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How to use the parts list 
1. Section number 

T hi s parts lis t is divided into machine sect ions_and each sect ion has a number. 

( Example) Section number 

5523Z 110 =r The section number 

The machine model n umber 

• This number includes b Qth the mach ine model number and 
the sect ion number. 

2. How to use the parts list 

1) To fi nd the part number( when ordering the part) 

Part to replace 
Find the section number needed 
on t his illustration of the machine. 

5523 11 112-1 
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2) To f ind the section number and the position identi ficaiton number 

of the part in the illustration when know ing the part n umber 
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I :. use the part n umber index at the 
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Safety bar .......... · ........ · .... · ........ · • .... · .... -- · .. · 324 

<J Accessories 2 section I> 
Register punch ...... · .... · .. · · .. · · · .. · ...... .. · .. · ...... · · · 328 

<] Part number Index!> 





I 
'\"'!11-"711-6 

. BED FRAME \"""•> SECTION 

10 

-i!~:/3:.-·~ 
SECTION NUMBER 5523Z 110 I 



'\ \\ ':J 1-" 711-L. 

BED FRAME 

No. -!! ., ~ ~~~ S E T Nn 
!!B81!iifi-tt PART Nn 

5523 61 150 71'J?t-? ASSY 

r • " • " "" ' "" "*" I 5 52 3 o I SECTION NUMBER ~ 1 1 SEC TI ON 
* -v-? O>l!~.rl,l;t.lfl.,j'l,~l;t~~l,~~ ;ftt..Vo.>~, -\'!., ~ ~-lt~i.f)t l.""C < t!<'H'. 
When ordering item s ma rk ed * ,Indica t e the set num ber 
becaus e th ey a re available only as n set. 

PART NAME 
PARTS Nn 

FLUORESCENT LAMP 1 
21,22,24 - 30 

_____ 5~5~2~3~6~1~1~8~0~--~7~1~J~?~t-~?~A7S~S~Y __________ ~F~L~U~O~R~E~S~C~E~N~T~L~A~M~P~----------------~1 1111 
1*"Y~ L.7 FOR U.K. 1111 

25-30 
1 9670082008 ') 7 '!/1- i1i " Ill 1- M 8 X 2 0 SOCKET BOLT M8X20 8 
2 552311 903 PLATE 4 
3 552311 904 7"o'.!l? BLOCK 2 
4 90702 Ut'!/1- M16 U-NUT M16 2 
5 55 2 3 1 1 9 0 1 - '1 7"57'.!11- BRACKET 1 
6 9670124508 ') 7 '!/1- ;t; " Ill I- M 1 2 X 4 5 SOCKET BOLT M12X45 4 
7 5640 11 901 STEP 1 
8 5640 11 907 STOPPER 2 
9 5640 11 904 11":/).":;t WASHER 2 

10 5640 11 903-1 PIN 2 
11 5560 11 905 STOPPER 2 
12 564011 911 SPACER 2 
13 5640 11 909 - 1 SPRING 2 
1 4 5 560 11 907 SPACER 2 
15 556011 908 7-.l-'.!11\0- STOPPER 2 
16 9670054501 ') 7 ':J 1- i1i" Ill I- M 5 X 4 5 SOCKET BOLT M5X45 4 
17 5522 11 427 GRIPPER 2 
18 9670051001 ')7'.!11-iti"l!ll- M5X10 SOCKET BOLT M5X10 4 
19 5640 11 902 STEP 1 
20 5523 11 902-1 7" 57'J 1- BRACKET 
21 9642041514 t'\"J:it::J" M4X15 SCREW M4X15 2 
22 9710040008 1\":itij":IJ":it M4 SPRING WASHER M4 4 
23 5523 11 155-1 ~T - STAY 1 
24 5523 61 151 :/) 1\\\- COVER 1 
25 99960 FLUORESCENT LAMP 15W 2 

FOR U.K. 
25 99960 FLUORESCENT LAMP 15W 1 

EXCEPT U. K. 
26 9642031414 t'\"J:it:J" M3X14 SCREW M3X14 4 
27 99959 i1illl9"- NZ30120 HOLDER NZ30120 4 

FOR U. K. 
27 99959 i1il!l9"- NZ30120 HOLDER NZ30120 2 

EXCEPT U.K. 
28 9660030014 t'!ll- M3 NUT M3 4 
29 9710030008 1\":;tij":IJ":;t M3 SPRING WASHER M3 4 
30 5486 61 121 BRACKET 2 

FOR U.K. 
30 5486 61 121 BRACKET 1 

EXCEPT U. K. 
31 9670081608 ') 7 '.!1 1- i1i " IH M 8 X 1 6 SOCKET BOLT M8X16 10 
32 5523 11 154 J..T - STAY 
33 5522 11 162 - 2 STOPPER 2 
34 5522 11 161 .ii.T- STAY 
35 9670061614 'J7'!/I-i1i" J!II- M6X16 SOCKET BOLT M6X16 2 
36 5522 11 163-1 '\o-no-:IJ"11-" PAPER GUIDE 2 
37 5523 11 161-1 7-.T- STAY 1 
38 5523 11 164-1 '\0-J\0-:/)\\'ft-" PAPER GUIDE 5 
39 9670052008 'J7'.!11-i1i"l!ll- M5X20 SOCKET BOLT M5X20 5 
40 5523 11 163-1 t'.!lt- NUT 2 
41 5523 11 162 - 2 PAPER GUIDE 2 
42 5523 11 165 '\0-J\0-:/)\\'ft-" GUIDE 4 
43 9670061008 'J7'Hi1i"lvl- M6X1 0 SOCKET BOLT M6X10 1 8 
44 5523 11 451 :Ill\" - COVER 1 
45 5523 11 152 J..T- STAY 1 

11 



BEO FRAME 

-1!, ~ ~~~ SE T Nn No. lltlcfl.~~ PART Nn 

46 5523 11 153-2 
47 552311 158 
48 5522 11 154- 1 

48 5522 11 156 

49 5522 11 152 
50 552311 151-1 
51 5523 11 381 
52 9670083008 
53 5523 1 1 121-1 
53 5523 11 521 - 1 
54 9670064508 
55 9670084508 
56 9670084008 
57 96 70064008 
58 9670167008 
59 5560 11 114 
60 9670085008 
61 967012400 8 
62 9670066508 
63 5523 11 122-1 
63 5523 11 522 - 1 
64 5487 95 155 
65 5523 61 235 
66 9716050014 
67 971 0 050008 
68 96420 51014 
69 5486 76 525 

69 5486 76 525 

70 5523 61 234 
71 9642052014 
72 5480 72 137 
73 5523 61 232 
74 5523 61 23 1 -1 
7 5 5523 11 615-1 
76 5523 61 233 
77 5432 72 114 
78 9660060014 
79 5523 11 350-1 
80 552311 313 
81 9660120014 

81 9660120014 

82 9672124014 

82 9672124014 

83 967.0 0 61608 

83 9670061608 

84 9670123 0 08 

84 9670123008 

, ... ,. , ... ,. ,*~ I 5523Z 110 I 
SE CTION SECT I ON NUMBER 

* ""'- P' o.>l!~f;l. l:tli1.W. ·el;t:Bilf! VC$1l: 'ltlv o.>"C, -tr ., ~ ~-I}"Ci£)tVt: < f~ <H'. 
Ill h e n o rde rin g i te ms ma r k ed * , i nd i cat e th e set nu mber 
bec au se th e y ar e a v a il abl e only as a s et . 

IJtlcfl,,gflj;/ 
~~*~ COMPONEN T P AR TS 

522PF 

522PFH 

') ?' '!.II· iii " lid- M 8 X 3 0 
71.1-l. (OPS) (522PF) 
71.1-l. (OPS) (522P FH) 

')?'':.11-ili"lld- M16X70 

')?'':.11-ili"lllt- M8X50 
') ?' '!.1 1- iii" Ill 1- M 1 2 X 4 0 
') ?' '!.1 1- iii " Ill 1- M 6 X 6 5 
71.1-l. (NOPS)(522PF) 
71.1 - l. (NOPS)(522PFH) 
7.9'!.1 1-" 

t5iJ":t.J";it M5 

t'\"J~~" M5X 1 0 
7.9'!.1 t- \\ 

522PF 

522PFH 
9"71- (522PF) 
t'\"J;it~" M5X20 

7" ??''!.1 t-
ili"'!.I'J?. 

t':.lt- M6 

t'!.lt- M12 
CE~3? 

t':.lt- M12 
CE~3?1:t.J"1 

o '!.11J 'J iii " Ill t- M 1 2 X 4 0 
CE~3? 

o '!.11J 'J iii " IIJ 1- M 1 2 X 4 0 
CE~3?11J"1 

') 'J '!.1 1- iii " Ill 1- M 6 X 1 6 
CE~3? 

') ?' '!.11- iii " Ill 1- M 6 X 1 6 
CE~3?11J"1 

')?''!.11-ili"lld- M12X30 
CE~3? 

')?''!.11-ili"lllt- M1 2X30 
CE~3?1:t.J"1 

12 

PART NA ME 
Nn 

STAY 
STAY 
STAY 
522PF 

STAY 
522PFH 

STAY 
STAY 
HAN OLE 
SOCKET BOLT M8X30 
FRAME (OPS) (522PF) 
FRAME (OPS) <522PFH) 
SOCKET BOLT M6X45 
SOCKET BOLT M8X45 
SOCK ET BOLT M8X40 
SOCKET BOLT M6X40 
SOCKET BOLT M16X70 
PIN 
SOCKET BOLT M8X50 
SOCKET BOLT M12X40 
SOCKET BOLT M6X65 
FRAME (NOPS)(522PF) 
FRAME (NOPS) (522PFH) 
STUO 
DUCT 
PLAIN WASHER M5 
SPRING WASHER M5 
SCREW M5X10 
STUD 
522PF 

STUO 
522PFH 

DUCT (522PF) 
SCREW M5X20 
SPACER 
DUCT 
DUCT 
BRACKET 
BOX 
STUD 
NUT M6 
STEP 
FOOT 
NU T M12 

FOR CE SPEC . 
NUT M12 

EXCEPT CE SPEC . 
HEXAGON BOLT M12X40 

FOR CE SPEC . 
HEXAGON BOLT M12X40 
EXCEP T CE SPEC . 

SOCKET BOLT M6X16 
FOR CE SPEC . 

SOCKET BOLT M6X16 
EXCEPT CE SPEC . 

SOCKET BOLT M12X30 
FOR CE SPEC. 

SOCKET BOLT M12X30 
EXCEPT CE SPEC . 

11Mlfl: 
O' t y 

1 

1 

1 
1 
1 
2 
1 
1 
4 
4 

10 
4 
6 
5 
8 

12 

1 
2 
1 

10 
10 
1 2 

3 

1 

1 
1 
1 
1 

3 
1 
2 
3 

8 
22 

18 

22 

1 8 

24 

20 

28 

24 



BED FRAME 

No -t: " ~~""~-/ S E T Na lltlo!'A ~ PART lin 

85 9670082508 
86 5523 11 340 
87 5523 11 344 
88 9670060808 
90 5523 11 333 
91 9684080808 
92 5523 11 332 
93 5523 11 334 
94 5523 11 330-1 
95 5640 53 133 . 
96 5640 53 131-1 
97 91191 
98 5520 11 1 1 3 
99 5522 11 114 

100 5523 11 431 
101 5640 53136 
102 5523 65 121 
103 5523 11 111 
104 5523 11 721 
106 5523 11 112-1 
107 5523 11 631-1 
108 5560 11 113 
109 9660160014 
110 564011 103 
111 5523 11 310 - 1 
112 5522 11 436 . 
113 5522 48 131-3 
114 95511008 

114 95511009 

115 99996 
116 9670051608 
117 9660040014 
118 9642041214 
119 9670044508 
121 9670040608 
122 5523 11 624 - 1 
123 5523 11 621 
124 5523 11 626 
125 9642043514 

126 5523 61 135 

127 5523 74 137 

128 96560 

129 9716040014 
130 5523 11 731 

131 5523 11 722 

131 5523 11 722 

132 5523 11 322 
133 5523 11 723 

I
{! ? ~ 9 ;/ -tt 7 ~ 9 ;/~% I s s 2 3 z 1 1 o I 
S E C T I O N S E C TIO N NUMBERL__.::.....:...;:;,..::...:;__.:__:...=_---' 

*v-? 08~8/,ltJilcft,~ l;t tli,ll, ~\! "tith-0~, -t:" ~ ~~~ti::JtVC <t.:~ ~'. 
When or de r ing ite • s •a rk e d * , i nd i cate t he s e t nu• be r 

. be cause t hey a re a vail a ble o nl y as a set. 

ftl!.?..~f*j 
m~~~ COMPO N E NT P A R TS 

PART NAME ~R 
~ a·w 

')~'.!11-t."Jld· M8X·25 SOCKET BOLT M8X25 13 
t.ll\"- COVER 2 

COVER CATCHER 8 
') ~ '.!1 1- ;t; " Ill 1- M 6 X 8 SOCKET BOLT M6X8 16 

COLLAR 4 
SET SCREW M8X8 8 
FOOT 6 
STUD 6 
STEP 2 

'Jft.l"~ NOZZLE 2 
)':J'J HOOK 2 
;t;-AI\":.ol-" 15 HOSE BAND 15 4 

HOSE 2 
NIPPLE 2 
PLATE 1 

1\:.0t.l" - HANGER 2 
OIL PAN 2 

'\ '":J 1-" BED 1 
STEP 1 
FOOT STEP 1 
PLATE 1 

;t;" Ill 1- BOLT 6 
t':JI" M16 NUT M16 6 

JACK BASE 6 
STEP 1 
FOOT 6 

7"5~'!11- BRACKET 1 
~1J?I-? FA21080P FLUORESCENT LAMP FA21080 P 1 

50HZ 50HZ 
71J?I-? FA21080P 60HZ FLUORESCENT LAMP FA21080P 60HZ 1 

60HZ 60HZ 
LAMP 20W 1 

') 7 ':J 1- ;t; " Ill 1- M 5 X 1 6 SOCKET BOLT M5X16 2 
t'J 1- M4 NUT M4 2 
t'\"J~:J" M4X12 SCREW M4X 1 2 2 
') 1 ':J 1- ;t; " 11!1- M 4 X 4 5 SOCKET BOLT M4X45 2 
') 7 ':J 1- ;t; " lu 1- M 4 X 6 SOCKET BOLT M4X6 4 

BRACKET 2 
BRACKET 2 

;t;-At.ll\"- HOSE COVER 1 
t'\"J~:J" M4X35 SCREW M4X35 2 

1*" 11A 1..7 FOR U. K. 
BOX 1 

1*" 1JA 1..7 FOR U. K. 
? '\"Ill LABEL 1 

FOR U.K . 
A1'!Jf C1400F - B SWITCH C1400F-B 1 

FOR U.K . 
t?iJ"t.l"~ M4 PLAIN WASHER M4 2 

STEP 1 
CE:J3? FOR CE SPEC . 

t.ll\"- COVER 2 
CE:J3? FOR CE SPEC . 

t.ll\"- COVER 1 
CE:J3?11J"1 EXCEPT CE SPEC . 

t.ll\"- COVER 2 
FOOT 8 

CE:J3? FOR CE SPEC . 

13 



'\'"JI-"711-l. 

BED FRAME 

-t:., ~a:~;s E T Na 
No. lll~.l'l.iff-lit PART Na 

133 552311 723 

1

-e 7 v g ~ -e 7 v g ~~~ I 55 2 3 z 11 a I 
SECTION SECTION NUMBERI...--=-~:..::...::_....:.._.:.....:: __ 

*7- '/ c7)!1l!~li.lli.l'l."t'IUhli!Vt!f! *1tA,c7)"t', -t:., ~ ~-ij"t'tl;)'(t., -c < t!t5 ~'. 
ll'hen ordering items marked * , indicate the set number 

. because they are available only as a set. 

lltl.l'l.~ffl;/ 
~~*· COMPONENT PARTS 

PART NAME 
Na 

J '.!JI- FOOT 4 
CE::..3?11J"1 EXCEPT CE SPEC . 

14 
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I M~to·~J· 
MAIN PUMP 

, .... ,., 
SECTION 

16 

-t!P'Y3/=II:-It 
SECTION NUMBER 

5523Z 115 



MAIN PUMP 

-u 7 ~ ~-I'Sj S E T Na 
No. !ill~*~ PART No. 

5486 14 110-3 

1 5522 11 253 
2 91193 
3 5640 11 222-1 
5 91217 
6 5430 14 111 
7 9722300008 
8 552311 231 
9 9670064508 

10 5523 71 353 
11 9652051008 
12 5523 74 107 
13 90515 
14 548611 222 
15 91870 
16 5522 11 256-1 
17 90914014 
18 91124 
19 90914015 
20 90914022 
21 90914012 
24 91119 * 25 5486 14 112-2 
26 9642051214 
27 9710050008 
28 9716050014 
29 90914010 
30 90914021 
31 90914020 
32 90914023 
33 90914024 
34 90106003 
35 90914011 
36 90914025 
37 90903010 
38 5523 43 133 
39 90903011 
40 5522 11 254 - 1 
41 91080 
42 91081 

1

-tr 7 ~ 9 ;/ -tr 7 ~ 9 ;/ 1ti5" I 5 5 2 3 z 1 1 5 I 
SECTION SE CTION NUMBERL--~...::...:::....::..._..:.....:.....::_-l. 

· ~-9®~~~$~~~~~~~~tV~®~ -u7~3·~~~~~<~~~. 
~he n ordering i tems marked * , indicat e th e set number 

. because they are available only as a set. 

$~~~~ PART NAME 
m.IOC3~ C 0 M P 0 N E NT P ART S No. 
;fi 0 :;1) 0 (tj:J')?) · PUMP (THREE PHASE) 1 

HOSE 2 
1\":JI-" 26 BAND 26 13 

NIPPLE 9 
CLAMP 17 1 
NIPPLE 1 

C - l) j 7 \\ C - 3 0 C-RING C-30 3 
7"o~7 BLOCK 1 
') ~ '!J 1- m" Ill 1- M 6 X 4 5 SOCKET BOLT M6X45 2 

PLATE 1 
I-5AJ~:J" M5X10 SCREW M5X10 4 

PLATE 1 
o•J:J7" P- 24 0 - RING P- 24 6 
1\" Ill 7" VALVE 3 
m-il. 19X26X3000 HOSE 19X26X3000 2 
m- A HOSE 1 
J7"t'!J 1- KNOB NUT 4 
tJ " 1J " ~ ( :J - Ill ) WASHER 4 
7 1 Ill SI-1J 1\" - < 1\'' ~ :2. -l. > FILTER COVER<VACUUM) 2 

PACKING 4 
A7° 1J:J7"f:Z.-7" SPRING TUBE 4 
71 IllS!- FILTER 4 

PUMP (THREE PHASE) 
t'\"J~:J" M5X12 SCREW M5X12 4 
l\"~tJ"1J"~ M5 SPRING WASHER MS 4 
t5tJ"1J"~ M5 PLAIN WASHER M5 4 
'\"llli-1JI\"- A BELT COVER A 1 
11~"1.11-SI-(1\"~:2.-l.) REGULATOR(VACUUM> 2 
11=4'"1.1.1-51- REGULATOR 2 
1\"=4'1. - l.~" - :J" VACUUM GAUGE 2 

PRESSURE GAUGE 2 
'\ " Ill 1- 1 0 0 S 5 M 3 9 0 BELT 100S5M390 2 
'\ " Ill I-1J 1\ " - B BELT COVER B 1 
71 Ill 51-1J 1\" - ( 7" o :;>- > FILTER COVER(BLOWER) 2 

NIPPLE KQH04-01S 1 
J~7SI- CONNECTOR 1 
m- il. 2 . 5x4 HOSE 2 . 5X4 1 
m-A HOSE 1 
1J-;j;":J7"11-I-" CARBON BLADE 8 
'\ \\ j> l):) 7 \\ 6 2 0 2 Z Z: BEARING 6202ZZ 4 

17 



~----------------------------~~~Y3~ 
??'P':J 1\{t.J:-J 

PNEUMATIC PIPING SECTION 

18 

1!~Y 3~-~ 
SECTION NUMBER 5523Z 1171 

- --· ---· --- - - - - - - -- --- - - -----~ 
I 
I 
I 
I 
I 
I 

I 
I 

I 

: 
I 
I 
I I I : .. · - ·- - -------- --- ---- ----- ----



PNEUMATIC PIPING 

1 94202 
4 94205 
6 90904015 
7 90904014 
9 9642033513 

10 9670065508 
11 96 70062 508 
12 552311 612-1 
13 5523 11 611 
14 9670082008 
16 90903001 
17 94204 
18 94203 

18 94203 

20 9670061608 
22 94209 

23 90911017 
24 90911016 
25 5523 14 111 - 1 
26 94108 

27 94210 
28 9716060014 
29 9710060008 
30 94106 
31 94107 
32 9670054508 
33 94105 
34 94206 
35 94102 
37 552311 614 
38 94103 
39 90904001 

39 90904018 

40 90904008 

40 90904008 

41 9642033008 
42 9642045014 
43 90911015 
44 90904003 
45 90911022 
46 90901002 
47 9440122200 
48 9440121370 
49 9440121380 
50 9440121460 
51 9440121510 
52 9440121340 
53 9440121310 
54 9440121640 
55 9440120090 
56 9440123300 

-!!? -:r 9 :.---:m:% 1 55 2 3 z 11 7 
S E C T I 0 N N U M B E R '---'-..::....::--=-__:_...:....:..._..J 

1C'T-? <DI!(I,flsl1ljl.cfn 1::1U:!i!ll' I.., "t' :1! 1: tt IV<D"t', -1! 'l 1- ~-l't<::i:t)tVt: < t!~ ~'. 
Whe n orderi ng i tems ma rk ed * ,indicate the set number 
because they are avai I able only as a set. 

;}~cfn~.ftl;/ 
m~~~ COMPONENT PARTS 
I Ill ili " G Z L 1 2 - 1 0 
= •:n ° Ill G Z S 1 2 - 1 0 
7"~~"~"~ M4KB310-10-
7"~~"~"~ 4KB319-00 
t~"J+~" M3X35 
'J7'.!II·ili" Jill- M6X 55 
') 7 '.!11- iii " lilt- M 6 X 2 5 
ililll51"-
iii Ill 51\\ -
') 7 '.!II- ili " 1111- M 8 X 2 0 
T-7-7." GZT12-0 

-'.!.l/ 0 111 GZS8-6 
522PF 

522PFH 
') 7 '.!1 1- iii " ltd- M 6 X 1 6 
ili-7. HB - 8 

CE11J"1 
='.!.17°111 R318 X 9 
I Ill iii" R 3 I 8 X R 3 I 8 
7"57'.!11-

CE11J"1 
)"?7'.!!1- B310 
t?t.t":IJ"+ M6 

FR~-'.!11- W3000-10-S2 
1\1*~" ~ V3000-1 0 
') 7 '.!! 1- iii" lilt- M 5 X 4 5 
t.t1l.Ot.t- SLW-1 OA 

7"~~"~"~ AB42-02-3 
ililll9"- . 
t.t1LOt.t- SLW-8A 
7"~~"~"~ M4KB210-06-

522PF 
7"~~"~"~ M4KB210-06 -

522PFH 
7"~~"~"~ 4KB219-00 

522PF 
7"~~"~"~ 4KB219-00 

522PFH 
t~"J+~" M3X30 
t~"J:it~" M4X50 . 
-'.!1) 0 ~ R318 X R3/8 
1\" Ill 7" 
171 '.!1/ 0 ~ 118X114 

1\ 0 1/0 12X1380 
1\ 0 1/ 0 12X1460 
1) 0 1/ 0 12X1510 
1\ 0 1/ 0 12X1340 
1\ 0 1/0 12X1310 
1\ 0 17° 12X1640 

1\ 0 1/0 12X3300 

19 

PART NAME 
Nu 
ELBOW GZL12-10 
NIPPLE GZS12 -10 
VALVE M4KB310-10-LS-6 
VALVE 4KB319-00-LS 
SCREW M3X35 
SOCKET BOLT M6X55 
SOCKET BOLT M6X25 
HOLDER 
HOLDER 
SOCKET BOLT M8X20 
T-JOINT GZT12-0 
NIPPLE GZS12-8 
NIPPLE GZS8-6 
522PF 

NIPPLE GZS8-6 
522PFH 

SOCKET BOLT M6X16 
HOSE HB - 8 
EXCEPT CE SPEC. 

NIPPLE R318 X 9 
ELBOW R318XR318 
BRACKET 
COMPRESSOR 0.20P-7T 

EXCEPT CE SPEC. 
BRACKET B310 
PLAIN WASHER M6 
SPRING WASHER M6 
FILTER REGULATOR W3000-10-S2 
VALVE V3000-10 
SOCKET BOLT M5X45 
SI LE NCER SLW-10A 
NIPPLE GZS8-8 
VALVE AB42-02-3 
HOLDER 
SILENCER SLW-8A 
VALVE M4KB210-06-C3-6 

522PF 
VALVE M4KB210-06-C3-9 AC200V 

522PFH 
VALVE 4KB219-00 C3AC200V 
522PF 

VALVE 4KB219-00 C3AC200V 
522PFH 

SCREW M3X30 
SCREW M4X50 
NIPPLE R318 X R3/8 
VALVE 
NIPPLE 118X114 
AIR VALVE 0.20P 
PIPE 12X2200 
PIPE 12X1370 
PIPE 12X1380 
PIPE 12X1460 
PIPE 12X1510 
PIPE 12X1340 
PIPE 12X1310 
PIPE 12X1640 
PIPE 12X90 
PIPE 12X3300 

illl~ 
O'ty 

1 
1 3 

1 
6 

18 
4 
4 
2 
4 
8 

12 

18 

4 

1 
1 
1 
1 

1 
2 
2 
1 
1 
2 
3 
1 
1 
2 
2 
1 

1 

6 

9 

1 2 
4 
1 
1 
1 
1 
4 
2 
1 
1 
1 
1 
1 

2 



??J'':J n1tJ'J 

PNEUMATIC PIPING 

No. ""' "I ~~~Is E T NQ 
!11181.\'l'i'lt PART No. 

57 9440080960 
58 9440080920 

59 9440081760 
60 9440081810 
61 9440081560 
62 9440081720 
63 9440080890 
64 9440081710 
65 9440081530 
66 9440082020 

67 9440081200 

68 9440081700 

69 9440083000 

70 9440082000 

-e7VsY 
SECTION 

-e 7 v lOt Y:tl:):~ I 5 52 3 z 1 1 7 
S E C T l 0 N N U M B E R L---"-..;:_:;..;:....;;:...__:_:_ _ ___J 

•7- ·~~~~~-~~a~~-~~~~*v~~~. ""'"~~*•~a~~~<ti~~­
When ordering items marked* ,i ndicate the set numb er 
because they are available only as a set. 

PART NAME i!lllf( &ll.!'M'~f1F I 
t.ltiiUt~ C OMPONENT PARTS Nn O'ty 

1\ 0 17° 8X960 PIPE 8X960 1 
no170 8X920 PIPE 8X920 1 

522PF 522PF 
J\ 0 17° 8X1760 PIPE 8X1760 1 
J\0170 8X1810 PIPE 8X1810 1 
no170 8X1560 PIPE 8X1560 1 
no170 8X1720 PIPE 8X1720 2 
no 17° 8X890 PIPE 8X890 2 
no 17° 8X1710 PIPE 8X1710 2 
J\0170 8X1530 PIPE 8X1530 1 
1\ 0 17° 8X2020 PIPE 8X2020 1 

522PFH 522PFH 
J\0170 8X1200 PIPE 8X1200 2 

522PFH 522PFH 
no170 8X1700 PIPE 8X1700 2 

522PFH 522PFH 
J\0170 8X3000 PIPE 8X3000 2 

522PFH 522PFH 
1\ 0 17° 8X2000 PIPE 8X2000 1 

522PFH 522PFH 

20 



21 



1

1J:t:711-£. 

. INK FRAME I"·"·~ SECTION 

22 

-i!?:/:~:..-·~ 
SECTION NUMBER 5522Z 120 I 



INK FRAME 

N~ -tt .,. ~ ~of} 1 S E T No 
!lil.l'l.:a't"!t PART No 

1 5522 11 134-1 
2 5522 11 172 
3 5522 11 1 33 - 1 
4 5522 11 1 53-3 
5 5522 11 1 71 
6 5522 11 1 51 - 2 
7 5522 11 132 
8 5522 1 1 1 31 - 1 
9 5522 11 135 

10 9670084508 
11 9670084008 
12 9670064008 
13 9670125008 
14 9670051208 
1 5 9670085008 

1
-e~y ,.y -e .~!t',.Yif~ I 5522Z 120 
S E C T I 0 N S E C T I 0 N N U M B E R '--..:....::.-=..::=--=..___:_.=....:::~-.~ 

* ""-'7 <T.>illl~li.lli~'t'li~~ 1..-'t'~ *itlv<T.>"e, -t!.,. ~ ~~"eii;)tV't: <f.!~ t', 
When ordering items ma rked* ,indicate the set number 

. because they arc available only as a set. 

PART NAME ~~~~i;fll; I 
flelili:*~ C 0 M P 0 N E NT PARTS No. 

i!lll!c 
O'ty 

Ju-L. FRAME 1 
f..T- STAY 1 
Ju-L. FRAME 1 
f..T - STAY 2 
f..T- STAY 2 
'J,.j" - STAY 1 
Ju-l. FRAME 1 
7v-l. FRAME 1 
JO v- t- PLATE 8 
'J 'J -:J t-* " 111 t- M8X45 SOCKET BOLT M8X45 4 
'J 'J ·:; t-* " 111 t- M8X40 SOCKET BOLT M8X40 8 
'J 'J •:; t- rti " 111 t- M6X40 SOCKET BOLT M6X40 8 
'J 'J ·:; t-* " 111 t- M12X50 SOCKET BOLT M12X50 8 
') 'J ':) 1- rti \\ lVI- M5X12 SOCKET BOLT M5X12 16 
'J 'J •:; t- *" 111 t- M8X50 SOCKET BOLT M8X50 4 

23 



~J..,J. (OPS> 

LUBRICATION (OPS) SECTION 

24 

-ttP:.-- :~ ~It~ 

SECTION NUMBER 
5523Z 130 



~~?~ (OPS) 

LUBRICATION (OPS) 

.C:~VsY 

SECTION 
-e " "' ,. "' •-.;] I 
SECTION NUMBER 

5523 Z 130 

* "T-? O)lJBcl'ldillt~ -c 'i:Sili 1.--c ~ 11: tt A,O)'"C, -tt., t- 'ii.fi.t"Ctl:;t vc < t.:ts ~'. 
When order i ng items marked * ,Indicate the set number 
because they are available only as a set. 

"• -tt " 1-3~~ S E T Na llll.!':,~f,j;/ PART NAME im~ 
IW. Jlll ~ ii: .fiJ P ART Na titlil<'ii-IS" C 0 M P 0 N E NT P A R T S Na 0' tY 

1 91 1 6 6 J\ 0 17 ° 1\" ~ 1-" p·z- 2 4 PI P E BA ND P Z- 2 4 6 
2 9642050814 t~"J~~" M5X8 SCRE W M5X8 49 
3 91 1 6 7 1\ 0 17 ° 1\" ~ 1-" P Z- 3 4 P I P E BAND P Z- 3 4 1 0 
4 91 1 8 0 1\ 0 

·(") 
0 1\" ~ 1-" P Z - 1 6 P I P E BAND P Z -1 6 7 

5 91165 J\ 0 17°1\"~1-" PZ - 14 PIPE BAND PZ-14 11 
6 9 0 5 1 2 0 0 5 1\ 0 17 ° J\" ~ t- " P Z - 2 6 P I P E BAN D P Z - 2 6 2 

---7~~9~1~3~7~6~----------~J\~
0

>i~7~
0

~J\~"~~~t-~'~'-=P~Z_-~1~4~4~--~P~I~P~E~~B~A7N~D~P~Z_-~1~4~4~----------------~21 . 8 91062 J\ 0 17°1\"~1-" PZ-544 PIPE BAND PZ - 544 
9 91379 J\ 0 17°1\"~1-" PZ-554 PIPE BAND PZ-554 1 

10 91483 1\ 0 17°1\"~1-" PZ-164 PIPE BAND PZ - 164 1 
11 90512003 J\ 0 iJOJ\"~t-" PZ0110 PIPE BAND PZ0110 3 
12 91147 J\ 0 17°1\"~1-" PZ-0112 PIPE BAND PZ - 0112 3 
13 5640 12 142 1\"+ SPRING 3 
1 4 9 1 3 3 7 J' Jl.r ~ 1\ 0 i 7 ° 4 X 2 0 0 0 A L U M I N U M P I P E 4 1 
14 91478 tio~l\ 0 17° 4X2000 PIPE 4 1 
15 91160 7°7?" PA-4 PLUG PA - 4 85 
16 91161 ~~-7" PB-4 SLEEVE PB- 4 85 
17 91203 I~m" PHD-4 ELBOW PHD - 4 15 
18 91162 -'JJOILr PD-4 NIPPLE PD-4 26 
19 5522 12 117 7"77'Jt- BRACKET 2 
20 9670061208 ~7'Jt-m"~l- M6X12 SOCKET BOLT M6X12 4 
21 91488 I~m" PH6M 10T ELBOW PH6M10T 6 
22 91172 ~ 1J-7" PB-6 SLEEVE PB-6 18 
23 91173 7°7?" PA-6 PLUG PA-6 18 
25 9670064008 ~7'Jt-m"~t- M6X40 SOCKET BOLT M6X40 4 
26 5522 12 123-2 7"~9-7°7~~"~- DESTER PLUNGER 6 

1\~7~ 1-? 1J1:J~=2 REMOTE CONTROL- 2 
27 9660060014 t'JI- M6 NUT M6 4 
28 9710060008 1\"~IJ"t.l"~ M6 SPRING WASHER M6 4 
29 9 1 331 ~-~7°7?" PG10N SEAL PLUG PG10N 3 
30 5522 12 127 -2 1 

522PF 522PF 
31 9670062508 ~7'JI-m"~l- M6X25 SOCKET BOLT M6X25 6 
32 91186 71 - PKD-6 SEPARATOR PKD-6 2 
33 9670052508 ~7'!11-m"tl.rl- M5X25 SOCKET BOLT M5X25 2 
34 5520 12 121-1 1 

522PF 522PF 
34 552312 123 7"~9-7°7~~"~- DPB18 DESTER PLUNGER DPB18 1 

J\~7~!-? 1JtJ~,522PF REMOTE CONTROL,522PF 
35 5522 12 121- 1 1 

522PF 522PF 
35 5522 12 121 - 1 2 

522PFH 522PFH 
36 5524 12 122 2 

J\~7~1-? 1J1:J~ REMOTE CONTROL 
37 5522 12 143 7"~9-7°7~~"~- DPB16 DESTER PLUNGER DPB16 1 

1\ ~ 7 ~ !-? 1Jt J ~, 52 2 P F H REM 0 T E C 0 NT R 0 L , 52 2 P F H 
38 91164 ~ - ~7°7?" PG - 8 SEAL PLUG PG-8 2 

522PFH 522PFH 
39 9432040140 1\ 0 17 ° ( J' Jl.r ~ = ? l. ) 4 X 1 4 0 P I P E ( A L U M I N U M ) 4 X 1 4 0 1 
40 9430040520 1\0 17 ° ( tj - IJ ~ ) 4 X 5 2 0 P I P E 4 X 5 2 0 5 
41 9430040260 }\ 

0 17 ° ( tj- IJ ~ ) 4 X 2 6 0 p I p E 4 X 2 6 0 1 
42 9430040400 J\ 0 17° (tJ- 1J~) 4X400 PIPE 4X400 2 
43 9430040180 J\ 0 17° (tJ - 1J~) 4X180 PIPE 4X180 1 
44 9432060130 1\ 0 17 ° (J' Jl.r~ ? l.) 6 X 1 3 0 PIPE 6 X 1 3 0 3 
45 943004067 0 1\ 0 17° ('1- 1J~) 4:X 670 PIPE 4X670 1 
46 9430040700 1\ 0 17 ° ( tj- 1) ~) 4 X 7 0 0 pI p E 4 X 7 0 0 2 
47 9430040280 1\ 0 17 ° ( tj - IJ ~) 4 X 2 8 0 p I p E 4 X 2 8 0 2 
48 943004 0 310 1\ 0 17 ° ( iJ- 'J ~ ) 4 X 3 1 0 P I P E 4 X 31 0 2 

25 



LUBRICATION (OPS) 

-e., ~~-rjo/S E T NQ 
No. li~81. -!} PART NQ 

49 9431061780 
50 9430040770 
51 9430040210 
52 9430040120 
53 9430040330 
54 9430040440 
55 9431060120 
56 9432061000 
57 9432061230 
58 9430040490 

59 9432040360 

60 9430040470 
61 9430040350 

62 9430040620 

63 9430040600 
64 9430040580 

65 9430040640 

66 9430040550 

67 9430040360 

68 9430040290 

69 9431060150 
70 9431060950 
71 9430040220 

72 9430040630 

73 9430040760 

74 9430040780 
75 9430040540 

76 9430040430 

77 9430040530 
78 9430040500 

79 9430040190 

80 9430040710 

81 9430040810 

82 9430040450 

83 9432040170 
84 9430040270 
85 9430040200 
86 9430040800 

-1!:7V's:Y 
SECT I ON 

-1! 7 v- s :Yilt~ I 55 2 3 z 1 3 o 
SECTION NU MBER 

*""-?Q.>li681.1i.ll1£~1iifitlV~~*1tA-Q.>~, -e-.. ~:ll';-li}~i:!;)(Vt: < t;tn'. 
When order in g items marked* [indicate the set number 
because they are available on y as a set. 

ll~.\'l,.gf,];/ 
~~:ll';~ COMPONENT PARTS 
no ·() 0 < t1o:l) 6X 1 7 80 

522PF 

522PF 

n ° 1 J 0 ( tj - IJ J) 4 X 3 50 
522PF 

522PF 

522PF 

522PFH 

522PFH 
n ° 1 J 0 

( ., - IJ J ) 4 X 3 6 0 
522PFH 

no 1) 0 ( fJ - IJ:;J) 4X290 
522PFH 

J\ 0 1) 0 (t10:I) 6X950 

522PF 

522PF 

522PF 

)\ 
0 17 ° ( tj - IJ J) 4 X 54 0 

522PF 
J\ 0 17° ( tJ-IJ:;J) 4X430 

522PF 
n ° 17 ° ( tj - IJ J) 4 X 53 0 

522PF 
)' 

0 17 ° ( tj- IJ J ) 4 X 1 9 0 
522PF 

522PFH 

522PFH 

522PFH 

26 

PART NAME 
NQ 

PIPE 6X1780 
PIPE 4X770 
PIPE 4X210 
PIPE 4X120 
PIPE 4X330 
PIPE 4X440 
PIPE 6X120 
PIPE 6X 1000 
PIPE 6X 12 30 
PIPE 4X490 
522PF 

PIPE 4X360 
522PF 

PIPE 4X470 
PIPE 4X350 
522PF 

PIPE 4X620 
522PF 

PIPE 4X600 
PIPE 4X580 

522PF 
PIPE 4X640 
522PFH 

PIPE 4X550 
522PFH 

PIPE 4X360 
522PFH 

PIPE 4X290 
522PFH 

PIPE 6X150 
PIPE 6X950 
PIPE 4X220 
522PF 

PIPE 4X630 
522PF 

PIPE 4X760 
522PF 

PIPE 4X780 
PIPE 4X540 
522PF 

PIPE 4X430 
522PF 

PIPE 4X530 
PIPE 4X500 
522PF 

PIPE 4X190 
522PF 

PIPE 4X710 
522PFH 

PIPE 4X810 
522PFH 

PIPE 4X450 
522PFH 

PIPE (ALUMINUM) 
PIPE 4X270 
PIPE 4X200 
PIPE 4X800 

REMOTE CONTROL 

1 
2 

1 

1 

2 
1 

1 

2 
1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4X170 1 

1 
1 



27 



't1.?1. (NOPS) 

LUBRICATION (NOPS) 

' 

SECTION 

·;j] L--------·--) 

28 

1!~~3/'IJ.ft 
SECTION NUMBER 5523Z 140 I 



~1.?1. (NOPS) 

LUBRICATION (NOPS) 

No. -\:7 ~*-{}jS ET No. 
1111 8/r·~ P ART Nn 

1 91180 
2 9642050814 
3 91165 
4 91166 
5 9 11 67 
6 91376 
7 91379 
8 91483 
9 91063 

10 90512005 
11 90512008 
1 2 91147 
1 4 5640 12 1 42 
1 5 91337 
1 5 91478 
16 91160 
17 91161 
18 91203 
19 91162 
20 9670062508 
21 91331 

21 91331 

22 5520 12 121-1 

23 5523 12 11 2 

23 5523 12 112 

24 9710060008 
2 5 9660060014 
26 9670061208 
27 91488 

27 91488 

28 91172 

28 91172 

2 9 911 7 3 

29 91173 

31 9670064008 
32 5522 1 2 1 21 -1 

32 5522 1 2 1 21-1 

33 5522 12 116 
34 91164 
3 5 5486 31 144 
36 5523 1 2 122 
37 91054 
38 91056 
39 9670065008 
40 9670052508 
41 91186 

~ 9:--u:.-' 
SECTION 

~ 9 :-- s :.-'~~- r--::--=-:--=--~~--. I 5523Z 1 40 S E C T I 0 N N U M B E R '--.;;_;_..::::...:....::..._;_.:...=.,__JI 

l\' "<" - ? q)l!llcl't. l:t.lit~"t: IUSiJ!l, 'C ~ntttNq)"C, -\: 7 ~ #iJ"t:tl;Jtt., 1: ( f.!c ~'. 
Whe n ordering ite•s •a rk ed * !i ndic at e t he se t numbe r 
beca use t he y ar e a va ilab l e on y as a set. 

AB.?u~f;l;/ 
~~~~ C OMP O NE NT P A RTS 
J\ o 1' 7 o J\" :J t-" p·z - 1 6 
t'\"J;;tv" M5X8 
1\ 0 1' 7 ° ]\ \\ J 1- \\ p z -1 4 
1\ 0 17 ° 1\\\ J t- \\ p z- 2 4 
1\ 0 17 ° ]\ \\ J 1- \\ p z- 3 4 

1\ 0 1'7°1\":JI-" PZ-0112 
I\" ;it 

A1J- 7" PB- 4 
:t lvit." PHD-4 

v -Ill 7 ° 5 ? " P G 1 0 N 
522PF 

:J-1117°7?" PG10N 
522PFH 

522PF 

522PF 

522PFH 
1\" ;;t tt" tJ" ;;t M6 

V7'.:Jt· ili"lllt- M6X12 
:rlll ili" PH6M1 OT 

522PF 
I Ill iii " P H 6 M 1 0 T 

522PFH 
A1J-7" PB-6 
522PF 

AIJ-7" PB-6 
522PFH 

7 ° ? ?" PA- 6 
522PF 

522PFH 

P ART NA ME 
Na. 
PIPE BAND PZ - 16 
SCREW M5X8 
PIPE BAND PZ-14 
PIPE BAND PZ-24 
PIPE BAND PZ-34 
PIPE BAND PZ-144 
PIPE BAND PZ-5 5 4 
PIPE BAND PZ-164 
PIPE BAND PZ-184 
PIPE BAND PZ - 26 
PIPE BAND PZ0308 
PIPE BAND PZ-0112 
SPRING 
ALUMINUM PIPE 4 
PIPE 4 
PLUG PA-4 
SLEEVE PB-4 
ELBOW PHD-4 
NIPPLE PD - 4 
SOCKET BOLT M6X25 
SEAL PLUG PG 10N 
522PF 

SEAL PLUG PG10N 
522PFH 

DESTER PLUNGER 
522PF 

BRACKET 
522PF 

BRACKET 
522PFH 

SPRING WASHER M6 
NUT M6 
SOCKET BOLT M6X12 
ELBOW PH6M10T 
522PF 

ELBOW PH6M10T 
· 522PFH 
SLEEVE PB-6 
522PF 

SLEEVE PB-6 
522PFH 

PL UG PA - 6 
522PF 

PL UG PA-6 
522PFH 

SOCKET BOLT M6X40 

52 2 P F ( 1\ :J 7 :J 1-? 1J 't J :J = 4) 52 2 P F ( REM 0 T E C 0 NT R 0 L = 4) 

522PFH(I\:J7:JI-? 1J'tJ:J=6) 522PFH(REMOTE CONTROL-6) 
7"?7~1- BRACKET 

A'\ 0 -tt- SPACER 
7°5:Jv"~- DPB-23 DESTER PLUNGER DPB- 23 
-~7°~ PD612C NIPPLE PD612C 
v-~7°??" PG12N SEAL PLUG PG12N 
V7~1-ili"~l- M6X50 SOCKET BOLT M6X50 
V7~1-it."~l- M5X25 SOCKET BOLT M5X25 
71'- PKD - 6 SEPARATOR PKD-6 

29 

9 
53 
16 

5 
10 

1 
1 
1 
2 
2 
1 

7 
1 
1 

1 32 
1 32 

17 
45 

6 
3 

2 

1 

4 

2 

4 
4 
8 

11 

1 2 

29 

30 

29 

30 

4 
11 

1 5 

2 
3 
2 
1 
2 
2 
2 
4 
3 



:H?~ {NOPS) 

LUBRICATION <NO PS) 

N" -t!"J ~--t:ljSET No 
"' IJil~it~ PART Net 
42 5522 12 127-2 

42 5522 12 127-2 

43 91332 
44 5500 39 827 
45 5523 12 111 
46 9670083508 
47 5486 78 274-1 
47 5486 78 275-1 
48 91171 
49 90501001 
50 9670081608 
51 5522 12 142 
52 5522 12 143 

53 9430040330 
54 9430040150 

55 9430040250 
56 9430040590 

57 9432040300 

58 9432040200 

59 9432040150 
60 9432040180 

61 9430040580 
62 9430040340 

63 9432040280 

64 9432040240 

65 9430040600 
66 9430040450 
67 9430040470 
68 9430040420 
69 94300403 70 
70 9430040850 
71 9430040220 
72 9430040230 
73 9430040320 
74 9432040480 
75 9430040560 
76 9432060130 
77 9431060570 
78 9432060150 
79 9432060560 
80 9432040460 
81 943 2040320 
82 9430040780 
83 9430040720 
84 9430040090 
85 9432040130 
86 9432060085 
87 9432060240 

-!! ?Vsr Y 
SECT I ON 

*~-,~$~U·~~UtiW~~~*V~~~ ~,~-·~~~~~<~8~. 
Whe n ordering I t e ms mark ed* ,ind icat e the s e t numbe r 
bec au s e th e y ar c av a i l a bl e o nly as a s et. 

All~~~/ 
~~~~ COMPONENT PARTS 

522PF 

522PFH 
?07. PJD-406 
1J5-

5'\" Ill { 'J7":;,) 
7 '\ " Ill < r.1' 7 " :;, ) 
r.lll i1i" PH D 6 

522PF 

522PF 

522PF 

522PF 

522PF 
1\ 0 ·(7° < *J- 1J:;,) 4X580 

522PFH 
no ·(7° (YJll=._?l.) 4X280 

522PFH 

522PFH 
1\ 0 1'7° (*J-•J:;,) 4X600 

1\ 0 1' 7 ° ( ., - IJ J) 4 X 4 7 0 

1\ 0 1' 7 ° (.,- IJ J) 4 X 3 7 0 

30 

P ART NAME 
No 

DEST ER PLUNGER 
522PF 

DESTER PLUNGER 
522PFH 

CLOTH PJD-406 
COLLAR 
BRACKET 
SOCKET BOLT M8X35 
LABEL (JAPANESE) 
LABEL (ENGLISH) 
ELBOW PHD6 
PUMP 
SOCKET BOLT M8 X16 
DESTER PLUNGER DPB21 
DESTER PLUNGER DPB16 
REMOTE CONTROL 

PIPE 4X330 
PIPE 4X150 
522PF 

PIPE 4X250 
PIPE 4X590 
522PF 

PIPE 4X300 
522PF 

PIPE (ALUMINUM) 4X200 
522PF 

PIPE 4X150 
PIPE 4X180 
522PF 

PIPE 4X580 
PIPE 4X430 
522PFH 

PIPE 4X280 
522PFH 

PIPE 4X240 
522PFH 

PIPE 4X600 
PIPE 4X450 
PIPE 4X470 
PIPE 4X420 
PIPE 4X370 
PIPE 4X850 
PIPE 4X220 
PIPE 4X230 
PIPE 4X320 
PIPE 4X480 
PIPE 4X560 
PIPE 6X130 
PIPE 6X570 
PIPE 6X150 
PIPE 6X560 
PIPE 4X460 
P IPE 4X320 
PIPE 4X780 
PIPE 4X720 
PIPE 4X90 
PIPE 4X130 
PIPE 6X85 
PIPE 6X240 

filM 
O' ty 

2 

1 

1 
4 
2 
4 
1 
1 
1 
1 
4 
1 
3 

3 
1 

2 

1 

1 

1 
1 

1 
1 

2 

2 
2 
3 
3 
1 

1 
2 
1 
1 
4 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 



=H?:Z. (NOPS> 

LUBRICATI ON (NOPS) 

~"' ~*"'1-jSET No. No. all ~ 1li' • P A R T No. 

88 9430040170 

89 9430040260 
90 94 3004051 0 
91 9430040360 
92 9430040380 

93 9430040400 
94 9430040810 

95 9430040800 

96 9432060630 
97 9431061200 
98 9432060135 
99 9430040710 

100 9430040760 
101 9430040490 
102 9430040550 
103 9430040750 
104 9432060400 
105 9430040520 
106 9430040620 
107 9430041090 
108 9430040570 
109 9432060330 
110 9432060220 
111 9431061350 
112 9432040310 
113 9432040720 
114 9432040630 
115 9430040300 
116 9430040660 
117 9430040460 
118 9430040140 
119 9430040210 
120 9432040520 
121 9430040540 
122 9430040270 

-1!:7Vs/ 
SECTION 

*~-?0$~~-~~~~~~~~~-~0~ ~'~*•~ttx~~<~8~. 
When ordering i tems Rlarked * , ind icate the set number 
because they are available only as a set. 

522PF 

522PF 

522PF 

522PFH 

1\ 0 ·(7 ° ( tt - IJ :;, ) 4 X 4 9 0 

1) 0 1/ 0 
( tt- 1J:J) 4X 5 20 

"
0 ·f) 0 

( ., - IJ :;, ) 4 X 1 0 9 0 

" 0 1 ) 0 
( ., - IJ :;, ) 4 X 3 0 0 

1\ 0 1) 0 (.,- IJ:;,) 4 X 6 6 0 

1\ 0 1 / 0 ( ., - IJ :;, ) 4 X 2 7 0 

31 

PART NAME 
No. 

PIPE 4X170 
522PF 

PIPE 4X260 
PIPE 4X510 
PIPE 4X360 
PIPE 4X380 
522PF 

PIPE 4X400 
PIPE 4X810 
522PF 

PIPE 4X800 
522PFH 

PIPE 6X630 
PIPE 6X1200 
PIPE 6X135 
PIPE 4X710 
PIPE 4X760 
PIPE 4X490 
PIPE 4X550 
PIPE 4X750 
PIPE 6X400 
PIPE 4X520 
PIPE 4X620 
PIPE 4X1090 
PIPE 4X570 
PIPE 6X330 
PIPE 6X220 
PIPE 6X1350 
PIPE 4X310 
PIPE 4X720 
PIPE 4X630 
PIPE 4X300 
PIPE 4X660 
PIPE 4X460 
PIPE 4X140 
PIPE 4X210 
PIPE 4X520 
PIPE 4X540 
PIPE 4X270 

1l!lll! 
O'ty 

1 

2 
1 
2 
1 

1 
1 

1 
1 
1 
2 
1 
3 
3 
1 
1 

1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



\"""'•> SECTION 

-t!~Y!I:..-·~ 
SECTION NUM ~---;------ --BER 5 5 2 2 z 2 1 0 I 
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FEEDER DRUM 

No. ~" ~~-f:l'jS ET Nn 
Sllofl. ,.£} PART NQ 

5522 21 130-2 

I"'"•" "'"'""*"' I 5522 2 1 0 I S E CT IO N NUM BE R z S EC T IO N 
•~-9 0~~~-~~~~~~~~*v~0~ ~,~~~~~x~~< ~•~. 
When or der i ng item s ~ ark e d * , indicat e t he set nu mbe r 
be cau se th e y are a vai l abl e on ly a s a s e t . 

lifl"' ~f,j;/ PART N A ME 
~~-~ COMP ONE NT PA RT S ~ 
7•7~~~ ASSY BRACKET ASSY 1 
1,17 

5522 21 140- 1 7•5~~~ ASSY BRACKET ASSY 2 

5522 21 150-2 7•5~~~ ASSY BRACKET ASSY 1 
1,7 

5522 2 1 170-1 n-;,:_,•:;..?• ASSY HOUSING ASSY 1 

GRIPPER HOLDER ASSY 10 

5522 21 190 :_,•? ASSY SHAFT ASSY 1 
20,21 II 

----~5~5~2~2~~2~1~2~1~0~--~n~-;,~:_,~'~'~:;..~?~.--A~S~S~Y----------~H~O~U~S7I~N~G~A~S~S~Y----------------------~1 

38,48 
5522 21 220 n6 ASSY CAM ASSY 1 

5522 21 260 n-;,:_,•:;..?• ASSY HOUSING ASSY 1 
44-46,48,50 

1 91634 BEARING RNA6902UU 4 
2 5522 21 141 - 1 BRACKET 2 
3 9670084508 SOCKET BOLT M8X45 8 
4 5522 21 195 ARM 2 
5 9684060608 SET SCREW M6X6 5 
6 9670081608 SOCKET BOLT M8X16 2 
7 5522 21 151-2 BRACKET 1 
8 9670083008 ') ~ '.!1 ht • Ill ~ M 8 X 3 0 SOCKET BOLT M8X30 1 4 
9 9721060008 E- 1J:;..?• E- 6 E- RING E- 6 4 

10 5560 23 127-2 SCREW 4 
11 5560 23 129-1 SPRING 4 
12 5560 23 116 SPRING STUD 4 
13 5522 21 196 PIN 2 
14 5522 21 163 STUD 1 
15 5522 21 161-1 J'-6 ARM 1 
16 5522 21 194 :_,•? SHAFT 1 
17 5522 21 131-2 ,-5~'.!1 ~ BRACKET 1 
18 5522 21 182 mill 51• - HOLDER 10 
19 9670062008 SOCKET BOLT M6X20 10 
20 90260 --~·~~·y~:;..?• HK0810 NEEDLE BEARING HK0810 1 
21 5522 21 191 SPRING STUD 
22 5522 21 164 1-7° •J:;..?• n•-r ~- SPRING GUIDE 2 
23 91910 /-7° IJ:;..?" TF30X90 SPRING TF30X90 1 
24 9670083508 SOCKET BOLT M8X35 6 
25 5522 21 171-1 n•-r~· GUIDE 
26 5522 21 162 - 1 :_,"? SHAFT 1 
27 91736 0 - ?- 7~oJ' - NATR8LL ROLLER FOLLOWER NATR8LL 1 
28 9670082508 SOCKET BOLT M8X25 2 
29 9710080008 n·:i~~"n":il M8 SPRING WASHER M8 1 
30 9660080014 NUT M8 1 
31 5522 21 184 - 1 n•:i~ SPRING 10 
32 5522 21 181-1 GRIPPER HOLDER 10 
33 5640 27 359 - 1 PIN 10 
34 5640 23 136 STOPPER 10 
35 5522 21 183 GRIPPER 10 
36 9648061014 SCREW M6X10 10 
37 9716080014 t?~"n":il M8 PLAIN WASHER M8 13 
38 5522 21 211 n-;,:_,":;..?" HOUSING 1 
39 5522 21 221 n6 CAM 1 
40 90534 ~ 11ll :_,-Ill o s 7 o 8 2 4 OIL SEAL OS70824 1 
41 5522 2 1 110 - 4 TRANS FER DRUM 

33 



FEEDER DRUM 

-t!"' 1-lf}/S ET No. No. &flo?.. "'-1 PART N4 
42 5560 24 1 62 - 1 
43 5522 27 114-1 
44 91666 
45 9723850008 
46 5522 2 1 262 
48 91671 
50 5522 21 261 
51 5522 21 263 
52 9670061608 
53 9670086508 
54 9642060814 
55 9710060008 
56 9716060014 
57 5522 21 252 
58 5522 21 251 
61 5522 21 128 
62 9670051008 
63 9716120014 
64 9710120008 
65 9672125014 
66 9642041014 
67 5640 33 655 
68 5486 28 116-1 
69 9684050508 
70 5522 21 235 
71 5522 21 236 
72 9670061808 
73 5522 21 234 -1 
74 90938 
75 91661 
76 91640 
77 91646 
78 5522 21 231 
79 5522 21 237 
80 9642043014 
81 9710040008 
82 9716040014 
83 95111 
84 5522 21 243-1 
85 9642032514 
86 9710030008 
87 97812 
88 5522 21 242 
89 9670061208 
90 5522 21 241 - 2 
91 5522 2711 1 
92 5522 21 271 
93 5522 21 272 
94 9670085008 
95 90769 
96 90734 
97 5522 27 113 
98 5522 27 112 
99 90932 

100 90931 
101 5522 21 281-1 
102 5640 23 202 
103 9642040814 
104 5640 23 205-1 

r "' . , ... " · >'lll'> I 5 5 2 2 z 2 , a I 
SECTION SECTION NU MBE R 

* ~-? o:>II6~11 Qt~"t'li:t$i/Jit...~t! $! 1t"NO>'t:' , -u"' HS:-i:t"t:13:)tVC <f.!~~'. 
When o rd erons iLe•s 111nrked * ,tndocate the set nu111ber 
because they are available on ly as a set. 

lltl~~f.t;/ 
1141($~ C 0 M P 0 N E NT PART S 
t-
t-
:t 1 lv eJ - lv o s 6 s s 5 7 
c-•J:J?" c-85 

1\?:J":J?" 

') 7 ':) t- iii " ILd· M 6 X 1 6 
') 7 '!J t- iii " lv t- M 8 X 6 5 
:t '\" J :;t eJ " M.6 X 8 
1\":ltiJ"tJ":;t M6 
t5iJ"tJ"~ M6 

'J':!'!J t-ili"Jvr M5X1 o 
t5iJ"tJ":;t M12 
1\":ltiJ"tJ":;t M12 
o '!.J tJ ? iii" lv r M 1 2 X 5 0 
:t'\":J:lt:J" M4X10 

tJL. 
t-J:lt:J" M5X5 

') 7 ':J t- iii " lv 1- M 6 X 1 8 

o':J?'J':J:J't>- AW12 
A?AI-'J':J:J't>- WS6085 
r.5r.I-'\"7~:J?"NTB6085 
r.5r.I-'J':J:J1> - AS6085 

:t'\"J:;t:J" M4X30 
1\":ltif"tJ":;t M4 
t5iJ"tJ":;t M4 
ro1''!.Jf Z-15GW22B 

:t'\"J:lt:J" M3X25 
1\"~iJ"tJ":;t M3 
r.1'':J'f TL-Q3 

')':J'!J !-iii" lv 1- M6X 12 
J"57o:Jt-
t"'t>-
ifi lv 31" -
:t:"'t>-
')7',t-il\"lvl- M8X50 
if"tJ"~ AW10 
:t':JI- AN10 
t.lv31"-
tlt.. 
o',?'J':J:J't> AW08 
o':J?:t', 1- AN08 
1\ )" 

:t'\"J:;t:J" M4X8 

34 

PART NAME 
No. 
KEY 
KEY 
OIL SEAL OS68857 
C-RING C-85 
SPACER 
NEEDLE BEARING 8QRNAO 
HOUSING 
SPACER 
SOCKET BOLT M6X16 
SOCKET BOLT M8X65 
SCREW M6X8 
SPRING WASHER M6 
PLAIN WASHER M6 
INDICATOR 
STUD 
GRIPPER BASE 
SOCKET BOLT M5X10 
PLAIN WASHER M12 
SPRING WASHER M12 
HEXA GON BOLT M12X50 
SCREW M4X10 
PROTRACTOR 
CAM 
SET SCREW M5X5 
TIMING PLATE 
TIMING PLATE 
SOCKET BOLT M6X18 
SHAFT 
LOCK WASHER AW12 
THRUST WASHER WS6085 
THRUST BEARING NTB6085 
THRUST WASHER AS6085 
PLATE 
WASHER 
SCREW M4X30 
SPRING WASHER M4 
PLAIN WASHER M4 
SWITCH Z-15GW22B 
BRACKET 
SCREW M3X 25 
SPRING WASHER M3 
SWITCH TL-Q3 
SWITCH HOLDER 
SOCKET BOLT M6X12 
BRACKET 
GEAR 
HOLDER 
GEAR 
SOCKET BOLT M8X50 
WASHER AW10 
NUT AN10 
HOLDER 
CAM 
LOCK WASHER AW08 
LOCK NUT AN08 
HUB 
SCALE 
SCREW M4X8 
INDICATOR 

1 
1 
1 
1 
1 
2 
1 
1 
6 
3 
1 
1 
5 

1 
10 
12 

3 
3 
3 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
2 
1 
1 
2 
2 
8 
1 

4 
4 
2 

4 
1 
1 
1 
1 
3 
1 
1 
1 
1 
1 
1 

1 
5 



FEEDER DRUM 

-1!, ~lt~jS ET N~ 
No. llil~*.fi.t PART N~ 

105 5522 23 133 
106 91040 
107 90442 
108 91162 
109 91161 
110 91160 
111 91203 
113 91636 
114 55 2 2 21 283 
115 90389 
116 95117 
117 9648061614 
118 90937 
119 9670053008 

1

-1! 7 ~" / -1! 7 ~" / tl):-5 I 5 5 2 2 z 21 o I 
SECT I ON SEC TI ON NUMBER L-.::.._.:;..::...:::..;:...-=._:_:::..__. 

*~-? <()l!B~~~ll\~~~~tsill! ~ 1! l1nl: t !-1\,0YC, -t: ., H!i="'S1!i;l:.)(~ <: < t!~ ~' . 
Whe n ord e r ing item s mark ed* ,indica t e the set nu mber 
beca use they a r e av a ila bl e o nly as a set. 

rliilf/ COMPO N ENT 
P A RT NAM E ~~ P ARTS Ill~ 

1J?- COLLAR 1 
?" lj -], =·~no Ill A-M6X1 GREASE NIPPLE A- M6X1 5 
J" '!I :J]. MB1008DU BUSHING MB1008DU 1 
='!1/ 0 Ill PD-4 NIPPLE PD-4 1 
A 'l- J" PB-4 SLE EVE PB-4 2 
JO??" PA-4 PLUG PA-4 2 
J: lllifi \\ PHD-4 ELBOW PHD - 4 1 
ifi" - Ill'\" 1' 'l -:J?" BALL BEARING 6007ZZC2P5 1 
J>-L. SPACER 1 
A?A t-'J '!I:J"\> AS2035 THRUST WASHER AS2035 2 
9-:J:J1JJ\"- AP-8 TERMINA L COVER AP-8 1 
if?:J~:J" M6X16 SCREW M6X16 3 
o'!l?t':Jt- AN12 LOCK NUT AN12 1 
'17'!1 t- ifi " IH M5 X30 SOCKET BOLT M5X30 1 

35 



---:--------~~-t:?.Ya:..­

SECTION 

?'!II- " ? 

IMPRESSION CYLINDER 

36 

-t:?.Ya :..-•-lij­
SECTJON NUMBER 

5523Z 2 30 I 



-l!PVs::..' 
SECTION 

-l!PVs::-'1f-5 I 5523Z 230 
SECTION NUMBER 

IMPRESSION CYLINDER * -x-? O)!i~.r.l:t1!1.r.~~itsi/lVt'~-£it..VO)~, -1!., ~*~~tt::stvc < t.:tn'. 
When ordering i terns 1nark ed * , indicate t he set n umber 
because they are available only as a set. 

No. -!! ., ~ '1"-!!tj S E T 1\!n 
lill.\'1.:ll'i-P," PAR T Nn 

5522 21 180-1 

$RCa/ P A RT NAME 
.f.lf~:ll'i~ C OMPONENT PARTS No. 

'Ji~9"- ASSY· GRIPPER HOLDER ASSY 
1 8,19 

IMPRESSION CYLINDER 
32-34 

5522 23 120-2 7"?~'~ ASSY BRACKET ASSY 

5522 23 129 H"~tl"1~" ASSY SPRING GUIDE ASSY 
44,53 

5522 23 150 H?:J":J?" ASSY HOUSING ASSY 
63-65 

5522 23 160 1JI\"- ASSY COVER ASSY 

5522 23 210 H?:J":J?" ASSY HOUSING ASSY 
39-41 

5522 23 220 1JI\"- ASSY COVER ASSY 

1 91040 GREASE NIPPLE A- M6X1 
2 5522 23 121-2 BRACKET 
3 9670084508 SOCKET BOLT M8X45 
5 91634 ~"YY:J?" RNA6902UU BEARING RNA6902UU 
8 9684060608 ~.)(~:J" M6X6 SET SCREW M6X6 

10 9670082008 SOCKET BOLT M8X20 
14 5522 23 143-4 GRIPPER 
15 9670061008 '} ~ '!I ~ i " lllr M 6 X 1 0 SOCKET BOLT M6X10 
16 5640 23136 STOPPER 
17 9670062008 '} ~ '!! ~ i" lllr M 6 X 2 0 SOCKET BOLT M6X20 
18 5640 27 359-1 PIN 
19 5522 21 181 - 1 GRIPPER HOLDER 
20 5522 23 144-1 SPRING 
21 5522 21 182 ilv9"- HOLDER 
22 5522 23 212 1JI\"- COVER 
23 9670083008 '}~'.Hi" JH M 8 X 3 0 SOCKET BOLT M8X30 
24 5522 23 222 =1'"1>- GEAR 
25 9670127008 'J ~ 'H m " 111 ~ M 1 2 x 7 o SOCKET BOLT M12X70 
26 9710100008 I\";1111"1J";11 M10 SPRING WASHER M10 
27 9660100014 t'H M1 0 NUT M10 
28 9670081608 'J 7 ·:; ~ m" 111 ~ M 8 x 1 6 SOCKET BOLT M8X16 
29 5522 23 132 '!J.)(:J"? GRIPPER SHAFT 
30 90389 THRUST WASHER AS2035 
32 9670051008 'J ~ ·:; ~ m " 111 ~ M 5 x 1 o SOCKET BOLT M5X10 
33 5522 21 121 '!1.)(51"1 GRIPPER BASE * 34 5522 23 111-1 IMPRESSION CYLINDER 
35 5430 52 233 COLLAR 
36 9684050608 ~.)(;11:J" M5X6 SET SCREW M5X6 
37 91648 ~1~:J-~ DS115 1307 OIL SEAL DS115 1307 
38 5522 23 221 COVER 
39 5522 23 211 1\?:J":J?" HOUSING 
40 90634 ~"YY:J?" 32020XUP5 BEARING 32020XUP 
41 5522 23 213 SPACER 
42 5522 23 215-1 NUT 
43 5522 23 214-1 NUT 
44 90260 NEEDLE BEARING HK0810 
49 5524 23 123 ARM 
50 90353002 o-5-7~oY- NATR15LL ROLLER FOLLOWER NATR15LL 
51 5524 23 122 SHAFT 
52 5522 21 163 STUD 
53 5522 23 124 :J"? SHAFT 
54 5522 21 164 SPRING GUIDE 
55 91911 SPRING TF30X125 

37 

~n 
O'ty 

16 

6 

2 

1 

1 

1 

1 

1 2 
6 

12 
10 

2 
4 

16 
16 
16 
16 
16 
16 
16 
16 

1 
1 8 

1 
6 
2 
2 
4 
2 
2 

17 
1 7 

1 
2 
4 
1 
1 
1 
2 
1 

2 
2 
2 
2 
2 
2 
4 
2 



-!!?~sY 
SECTION 

-!!?~!I Yif-15- I 55 2 3 z 2 3 0 
S E C T I 0 N N U M B E R L__:_...:.._:::..=._:=.._=...::.-=---> 

IMPRESSION CYLINDER *~-7 <!>81!,\'I,IUt,\'I,~IU>t'ilV~ ~ i:'\tA-<1>~. -e, ~ ~"'J"~tt:ltVC < t.:~ ~'. 
When ordering items marked * !indicate the set nu~ber 
because they are available on y as a set. 

No. -e.,. ~:1;-j;j- jS ET Nn liti.W..S~/ PART NAME fllllc 
116~'1t-lil' PART Nn tJ~*-Ii1 C 0 M P 0 N E NT PARTS Nn Q'ty 

57 5522 23 127 7"o':J7 BLOCK 2 
58 9670083508 ') ,. •.:Jt· ;f; \\ lid· M8X35 SOCKET BOLT M8X35 4 
59 5522 23 1 5 5 - 1 t':Jt- NUT 1 
60 5522 23 1 54 7.'\o_.,_ SPACER 1 
61 9670082508 ')7':) 1-;t;" lid- M8X25 SOCKET BOLT M8X25 1 8 
62 5522 23 1 52 t.Jn"- COVER 1 
63 91669 '\"7~~7"32016XUP5 TAPER ROLLER BEARING 32016XUP5 2 
64 5522 23 1 53 7.'\o-ij- SPACER 1 
65 5522 23 1 51 l)'):J"~7" HOUSING 1 
66 5522 23 1 61 1:11\"- COVER 1 
67 91667 ;f'iiii:J-JIJ DS.90 1056 OIL SEAL DS90 1056 1 
68 5522 23 162 1J £. ;f; Ill 5l" - CAM HOLDER 1 
70 5522 23 163 - 3 1:1£. CAM 1 
73 9672127014 0 ':) 1J 7 ;f; " Jl! 1- M12X70 HEXAGON BOLT M12X70 6 
74 5640 59 1 1 7 ij"1J";jl WASHER 6 
75 91162 =·:noJII PD-4 NIPPLE PD - 4 1 
76 91161 A IJ -7" PB-4 SLEEVE PB - 4 2 
77 91203 :r: Ill ;f;" PHD-4 ELB OW PHD-4 1 
78 91160 7°57" PA-4 PLUG PA-4 2 
79 5522 23 223 'J'!I:J1>- WASHER 6 
80 91707001 O'!I7'J':J:J1> - AW16 LOCK WASHER AW16 1 
81 90936 ij"1J":;t AW20 WASHER AW20 1 

38 
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2 N 0 1M PRESS 1 0 N C Y L 1 N 0 E R SECTION 

40 

-t!P'Y3/·~ 
SE CTION NUM BER 5523Z 235 I 



-i!7'l!l:/ 
SECTION 

-i! 7 'l :/:tlt-5 .---- -----, 
SECT~ O N N UMBER I . 5523 Z 235 

2ND IMPRESSION CYLINDER •~-~e~ga•g~a~~~~~*~~e~ ~,·$~~~~~~<~~~. 
Whe n ordering ite ms marked * ,indicate th e set num ber 
bec au se th ey are available only as a set. 

~ , • 3~j S E T Nn No. &~ .11.~~ PART Na 
$g~~~ . PAR T NAME 
t11il<*.£t COMPO NE NT PARTS Na 

5523 23 520-2 Y~~"' ASSY IMPRESSION CYLINDER ASSY 1 

5523 23 530 HOUSING ASSY 1 

5523 23 540 "" y IJ::..?" t.J n"- Ass v BEARING COVER ASSY 

5523 23 550 I" :J " ::,. ? " A S S Y HOUSING ASSY 
1-3 

5523 23 560 '\"7 1J::..?"t.Jn"- ASSY BEARING COVER ASSY 

5523 23 580 Y~~"' ASSY IMPRESSION CYLINDER ASSY 1 

1 91668 '\"7~::..?" 32012XUP5 BEARING 32012XUP5 4 
2 5522 24 212 ~~~t- WASHER 2 
3 5523 23 551 n':J"::..?" HOUSING 1 
4 9670082508 Y~~~*"~~ M8X25 SOCKET BOLT M8X25 6 
5 91160 7°7?" PA -4 PLUG PA-4 2 
6 91161 ~~-7" PB-4 SLEEVE PB-4 2 
7 91203 I~*" PHD-4 ELBOW PHD-4 1 
8 5522 24 215-1 t~~ NUT 2 

11 5523 23 552 t.JJ\" - COVER 1 
12 9670062508 Y~~~*"~~ M6X25 SOCKET BOLT M6X25 10 
13 5520 23 241 *~9" - HOLDER 
14 5523 23 527 GEAR 1 
15 5640 59 117 WASHER 3 
16 9670124508 Y ~ ~ ~ * " Ill ~ M 1 2 X 4 5 SOCKET BOLT M12X45 3 
17 5560 24 164 'tt"1J":It WASHER 1 
18 9670067008 Y ~ '!It- * " Ill ~ M 6 X 7 0 SOCKET BOLT M6X70 10 
19 5520 23 253 SPACER 1 
20 9670061008 Y ~ 'J t- *"Ill r M 6 X 1 0 SOCKET BOLT M6X10 4 * 21 5523 23 521-1 SPROCKET 1 
22 9684081208 1-;A:It:J" M8X12 SET SCREW M8X12 4 
23 5523 23 523-1 HOLDER 2 
24 5523 23 510-1 IMPRESSION CYLINDER 1 
25 9670061408 Y~'!lt-*"IH M6X14 SOCKET BOLT M6X14 2 
26 5560 24 162-1 KEY 1 * 27 5523 23 522-1 SPROCKET 1 
28 90534 ::t 11ll:; - Ill 0 S 7 0 8 2 4 OIL SEAL OS70824 2 
29 5523 23 561 "" r 11::..?" nn"- BEARING COVER 1 
30 92108001 T-l\ 0 -t 0 J 10X110 TAPER PIN 10X110 2 
31 5523 23 526-1 t.J" 1 ~" 7" o'J? GUIDE BLOCK 1 
32 5480 56 138 WASHER 1 
33 9680081208 ~;i.:;t~" M8X12 SET SCREW M8X12 2 
34 9680080608 ~;l.:;t~" M8X6 SCREW M8X6 
35 9670082208 Y ~ 'J t- *" ll.t ~ M 8 X 2 2 SOCKET BOLT M8X22 5 
36 9670081808 Y ~ 'J ~ * " Ill t- M 8 X 1 8 SOCKET BOLT M8X18 3 
37 91162 NIPPL E PD-4 1 
38 5522 44 533 PIN 1 
39 5522 44 532 CRANK 1 
40 90938 o'.!J?~'.!J:J"\>- AW12 LOCK WASHER AW12 1 
41 5523 23 533 SPACER 1 
42 5523 23 532 t.J/\"- COVER 1 . 
43 5523 23 531 1\':J"::..?" HOUSING 1 
44 5523 23 541 '\" r •J::..?" t.J n" - BEARING COVER 1 
45 5523 23 577 NET AND BASE FILM SET 1 
46 5523 23 578 ~ - 1\ 0 

- 7 " Ill- ;;t ~ ~ < 1 0 =< 1 > SUPER BLUE NET(1SET= 1 0PCS) 
47 5523 23 573-1 VELCRO TAPE (LEADING EDGE) 2 
48 5523 23 574 VELCRO TAPE (LEADING EDGE) 1 
49 5523 23 575 VELCRO TAPE (TAIL EDGE,L=540> 2 

41 



-t!?'V!.!:.-­
SECTION 

-t! 7 V a :.--:S:-5 I 55 2 3 Z 2 3 5 
S E C T I 0 N N U M B E R L__::...::..=....::...::..__::...::..:::.._____J 

2ND IMPRESSION CYLINDER •~-?0$~~~~~~~~~~~-~~0~. ~,~$~~~x~~<~a~. 
When ordering ite~s marked * !indicate the set nu mber 
because t he y are available on y as a set. 

N ~ , 1- ~-!!l"j S E T N~ 
0. 1111~3~ PART NQ 

$~~~~ PART NAM E ~~ 
f~liX*~ COMPONENT PARTS NQ O'LY 

50 5523 23 576 ~~fu?o7-J 0 (?~I~~~,?~) VELCRO TAPE (TAIL EDGE,L=540) 1 

42 
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"1... .1-"? 
9"11~ CYLINDER 

BLANKET 1ST 

44 

-t! '7 :/ 3 /It~ ER 
SECTION NUMB 

n 113 . 

.. 

5522Z 240 I 

~ / 
/ 



51"11J"l.l-"? -e9:/sY 
SECTION 

-e9:/9Y3% I 
SECTION NUMBER 

5522 Z 240 

1ST BLANKET CYLINDER 

5522 24 120 ?~-l.~"? ASSY 

5522 24 130-2 ~~71- ASSY 

5522 24 140-2 ~~71- ASSY 

* "?-? c1>811£ 1i.lll~"t:li:lli!l[t, 1::5 ;HtA-01::, -tr.,. ~ ~~"t:i±){Vt' < f!tH'. 
Jhen ordering i~ees ea rked * ,indicate the set number 
because ~hey are ava i lable only as a set. 

PART NAME 
PARTS No. 

WORM SHAFT ASSY 

SHAFT ASSY 

SHAFT ASSY 

tllllc 
O'tY 

2 

1 

1 

*~--~5~5~2~2~~2~4~2~1~0~--~1\~?~~~'~'~J~?-"~A~S~S~Y __________ ~H~O~U~S~I~N~G~A~S~S~Y----------------------~1 
54,55,65 

5522 24 220 Dl\"- ASSY COVER ASSY 
48,49 

*~--~5~5~2~2~~2~4~2~3~0~--~I\~?~~~'~'~J7?_"~A~S~S~Y __________ ~H~O~U~S~I~N~G~A~S~S~Y----------------------~1 
27,54,55 

5522 24 240 Dl\"- ASSY COVER ASSY 1 
49,53 

BUSHING ASSY 1 

5522 24 260 7"~~J?" ASSY BUSHING ASSY 1 

5522 24 420 t~?~ ASSY KNUCKLE ASSY 1 

5522 24 430 Y - l. ASSY ARM ASSY 1 
98,99 

5522 24 440 qJ? ASSY LINK ASSY 1 

5522 24 450-1 ~"? ASSY SHAFT ASSY 1 
85,89-91,93 

5522 24 460 ~J? ASSY LINK ASSY 2 

9 9410502508 SPRING PIN 5X25 2 
10 5522 24 133-1 HOU>ER 1 
11 5522 24 281 BLANKET(OPTION) 1 
11 5522 24 283 BLANKET(STANDARD) 1 
11 5524 24 282 ALUMINUM BAR BLANKET(UV) 1 
12 5522 24 155-1 UNDER BLANKET 1 
13 9411502800 TAPER PIN 5X28 2 
14 5522 24132 ?~-L.;ti-f-JIJ WORM WH EEL 2 
15 5522 24131-2 SHAFT 1 
19 9670082008 ') 7 ~ 1-ili " lv 1- M 8 X 2 0 SOCKET BOLT M8X20 4 
20 9670062008 ') 7 '!II- iii " lv 1- M 6 X 2 0 SOCKET BOLT M6X20 8 
22 5522 24 141-2 SHAFT 1 
23 5640 22 314-1 PLUG 4 
24 9684060608 1-;l;;t~" M6X6 SET SCREW M6X6 13 
25 9680081008 hl;;t~" M8X1 0 SET SCREW M8X10 4 
26 9670084008 ') 7 '!II- iii " lv 1- M 8 X 4 0 SOCKET BOLT M8X40 1 2 

* 27 5522 24 231 1\?~"J?" HOUSING 1 
28 5522 24 225 GUIDE 4 
29 5522 24 226 STOPPER 4 
30 5522 24 238 BRACKET 1 
32 5522 24 233 "" r •J J?" n n" - BEARING COVER 1 
33 5522 24 183 *"~- GEAR 1 
34 5522 24 181 ililv9"- HOLDER 1 
35 5560 24 164 if"D";;t WASHER 1 
36 9670082508 SOCKET BOLT M8X25 2 
37 5522 24 462 PIN 2 
38 91688 t1 1JJ I R8X12X12 D INNER RACE IR8X12X12D 2 
39 90427 --1-"~'\"r~J?" HK1212 NEEDLE BEARING HK1212 6 
40 5522 24 461 IJJ? LINK 2 
41 5640 59 117 if"n";;t WASHER 3 
42 96701 245 08 ')7'!11-ili"lvl- M12X45 SOCKET BOLT M12X45 3 

45 



:51"11:J"L.I-"? ·ld' '!/ 9 ~ -1!?'!/y:.--=£-5 I 5522Z 240 
SECTION SECTION NUMBER 

1ST BLANKET CYLINDER *~-~ 0)8B81. li.lll.W.~IUsiJlt.., ~:!! ttt...VO)~, -!!., Hl'i·f!t~liDtL-"C < t!~ ~'. 
When ordering items ~arked *,i ndicate the set nuober 
because the~ are available onl~ as a set. 

NQ -c"' Hli=~ ;sET Na lil!cl'l.£f,J;/ PART NAME 11!1~ 
&1!61.~ ~ P ART Na tlf!lli:.-lil' COMPONENT PARTS Nn Q'ty 

43 9670063508 ') 7 ':J 1- ifi " Ill 1- M6X35 SOCKET BOLT M6X35 4 
44 5522 24 1 21 ?;t-L.:J"7 WORM SHAFT 2 
45 5522 24 123 ?"77'.!11- BRACKET 2 
46 5522 24 122 ?;t - L.1'"J' WORM GEAR 2 
47 9411402000 )'"-1\0-tO'J 4X20 TAPER PIN 4X20 2 
48 5522 24 221 t.JJ\"- COVER 1 
49 90534 ;f"1111:J - Jll OS70824 OIL SEAL OS70824 2 
50 9670061608 ') 7 '.!1 1- ifi " Ill 1- M6X 16 SOCKET BOLT M6X16 28 
51 5522 24 110-4 ::J"L.I-"? BLANKET CYLINDER 1 
52 5560 24 162-1 1'- KEY 1 
53 5522 24 2 41 t.J /\\\ - COVER 1 
54 91668 '\"r'J'J?" 32012XUP5 BEARING 32012XUP5 4 
55 5522 24 212 'J'.!I:J't> - WASHER 2 
56 5522 24 216 t.J'5- COLLAR 1 
57 5522 24 215-1 t•:Jt- NUT 2 
58 9670082208 ') 7 ':J 1- ;t;" Ill 1- M8X22 SOCKET BOLT M8X22 8 
59 5522 24 222 il.I-'.!IJ\0- STOPPER 2 

* 60 5522 24 217 ') 1- .)l :5I Ill OUTSIDE HOUSING 1 
61 91687 '\" J' IJ 'J?" K120X127X34 BEARING K120X127X34 2 
62 91644 il.7il.I-'J'!I:J1>- AS1124 THRUST WASHER AS1124 4 
63 91639 A5A I-'\" J' 1J'J7" AXK1124 THRUST BEARING AXK1124 2 
64 5522 24 224 il. 1-':JJ\o- STOPPER 1 

* 65 5522 24 211 J\?:J"'J7" HOUSING 1 

* 66 5522 24 227 ') 1- .)l :5I Ill OUTSIDE HOUSING 1 
67 5522 24 315 to-:; PIN 2 
68 9670063008 ')7':J 1-ifi" Ill 1- M6X30 SOCKET BOLT M6X30 4 
69 5522 24 314 ?" 77':J 1- BRACKET 1 
7 0 90938 o'.!I?'J'!I:J't>- AW12 LOCK WASHER AW12 2 
71 5522 24 214-1 t.J5- COLLAR 1 
72 5522 24 218 ?"77'.!11- BRACKET 1 
73 5522 24 223 il.I-'.!IJ\0 - STOPPER 1 
74 5522 24 313 ?"77'.!11- BRACKET 1 
75 5522 24 311 'J'J? LINK 1 
76 5522 24 333 ifi 111:51 \\ - HOLDER 2 
77 90767 o'.!l?t'.!lt- AN04 LOCK NUT AN04 2 
78 90768 o'.!I?'J'!I:J't> - AW04 LOCK WASHER AW04 2 
79 90388 il.?il.I-'J'.!I:J't> GS2035 THRUST WASHER GS2035 2 
80 90493 A?A I-'\\\ J' 1J'J?" NTB2035 THRUST BEARING NTB2035 4 
81 90389 il.?il.I-'J'.!I:J't> AS2035 THRUST WASHER AS2035 6 
82 5480 55 313 t?if"t.J"~ PLAIN WASHER 2 

522PF 522PF 
83 5522 24 332 - 1 1\'J 1-" Ill HANDLE 2 
84 5522 24 331 1-:J'i"'!l?il. SD-53AR INDEX SD-53AR 2 
85 90963 )'" - 1\o - to-:; 8X60 TAPER PIN 8X60 2 
86 5522 24 443 to-:; PIN 2 
87 5522 24 442 to-:; PIN 2 
88 91681 '\ \\ J' IJ J 7 \\ HMK3531LL NEEDLE BEARING HMK3531LL 2 
89 91693 .)l:51111 IR30X35X32 BUSHING IR30X35X32 2 

* 90 5522 24 451-1 :J"? SHAFT 1 

* 91 5522 24 445 J'-L. ARM 1 
92 9670083508 ') 7 '!I t- ifi " Ill 1- M8X35 SOCKET BOLT M8X35 2 

* 93 5522 24 444 "P-L. ARM 1 
94 5522 24 441 IJ'J7 LINK 1 
95 9721240008 E-'J'J?" E- 24 E- RING E-24 1 
96 5522 24 433 jl.'\0-if - SPACER 1 
97 5522 24 432 il-:51'.!11-" STUD 1 
98 91676 - 1-\\ Ill'\\\ J' IJ 'J?" HK3016 NEEDLE BEARING HK3016 2 
99 5522 24 431 "P - L. ARM 1 

100 5640 24 204 if"'IJ"~ WASHER 1 

46 



51"1'1J"61'"? -i!7~ g ;/ 

SECTION 

-i! 7 ~ £l ;/:a):~ r--------, I 5522Z 240 S E C T I 0 N N U M n E R L---::;...=....:::...=...;=._=-.;....::..____J 

1ST BLANKET CYLINDER *~-? o:>iltlgliJII.g "C' IUJi/i l., "'!' ~ 11:it..Vo:>"C', -u..., ~ 1!=-1\J"C'tl;)tV~ < t!~ ~'. 
When or de r i ng ite ms marked * ,ind ica te th e set nu mber 
be ca use th ey ar e a vaila ble only as a se t. 

t:ii~/ COM PONENT PAR T S 

101 5480 56138 
102 9721100008 E- 1JJ7" E-10 
103 5522 24 421 t':J7l!J 
104 5522 24 414 
105 9660080014 t':JI- M8 
106 96720835 1 4 o '!I 1J 7 ifi" Ill 1- M 8 X 3 5 
107 9648061214 tJ?J~:;" M6X12 
108 5522 24 415 t.l"1'1-" 
109 5522 24 416-1 ' 
110 5522 24 411 . t':J7lll 
111 5522 24 410 
113 5522 24 142-1 
114 9670081608 ') 7 ':Ji' ;t; " llll- M 8 X 1 6 
115 9660120014 t':JI- M12 
116 9710120008 
117 5.522 24 213 t.Jn"-
118 5522 24 422 
119 5522 24 312 1JJ7 
120 91203 Il!Jifi" PHD-4 
121 91161 A1J-7" PB-4 
122 91160 7°57" PA-4 
123 90939 o'!lt.l7t':J 1- M1 8X 1 . 5 
124 91673 =-I-"~~"7~J7" HMK1220 
125 5640 75 243-1 A51':JI-" 
126 5640 75 244 
127 5560 75 102 A 51'!/ I-" 
128 9710060008 n"~tJ"t.l"~ M6 
129 9660060014 t'!ll- M6 
130 5522 24 171-2 t.ll\"-
131 5522 24 533 
132 9670050608 
133 5522 24 532 tJ"t.l"~ 
134 564012 142 n"~ 
135 9670081208 
136 9684050508 1-)t~:;" M5X5 
137 5522 24 339 

522PFH 
138 9648081614 

522PFH 
139 94202 I J(Jifi" G Z L 1 2-1 0 
141 5522 24 271 7'!17 (7'JI) 
142 5522 24 273 
143 5522 24 275 
144 5582 24 276 
145 5522 24 274 
146 9670061208 ') 7 '!/1- ifi " J(J 1- M 6 X 1 2 
147 5522 24 272 7 ':J 7 ( 7 'J I:;" lj ) 
148 9648061614 

47 

PA R T NAM E 
Na 

WASHER 
E-RING E-10 
KNUCKLE 
STOPPER 
NUT M8 
HEXAGON BOLT M8X35 
SCREW M6X12 
GUIDE 
AIR CYLINDER 
KNUCKLE 
PIN 
HOLDER 
SOCKET BOLT M8X16 
NUT M12 
SPRING WASHER M12 
COVER 
PIN 
LINK 
ELBOW PHD-4 
SLEEVE PB-4 
PLUG PA-4 
HEXAGON NUT M18X1.5 
NEED LE BEARING HMK1220 
STUD 
SPRING 
STUD 
SPRING WASHER M6 
NUT M6 
COVER 
PLATE 
SOCKET BOLT M5X6 
WASHER 
SPRING 
SOCKET BOL T M8X12 
SET SCREW M5X5 
PLATE 
522PFH 

SCREW M8X16 
522PFH 

ELBOW GZL12 - 10 
HOOK (LEADING EDGE) 
PLATE 
PLATE 
SPRING 
PLATE 
SOCKE T BOLT M6X12 
HOOK (TAIL EDGE) 
SCREW M6X16 

2 
1 
1 
1 
1 
2 
1 

1 
1 
1 
2 
1 
1 

1 
1 
2 
2 
2 
2 

2 
2 
2 
4 
4 
1 
2 
8 
2 
2 
2 
2 
1 

1 

4 
1 
4 
4 
2 
4 
2 
1 

10 



51"12J"£.1-"? 

2ND BLANKET CYLINDER SECTION 

48 

-t!~.Y3::.-- • .j}­

SECTION NUMBER 5522Z 245 



9"12J"t...t-"? -lr?YaY 
SECT I ON 

-~:!' ? y a Y:af~ I 55 2 2 Z 2 4 5 
SECTION NUMBER 

2ND BLANKET CYLINDER •~-,m•~~-~~~~~~~~tvhm~ ~7~#~~~x~~<~B~. 
When orde ri ng items • arked *, indicate the set nu•ber 
because they are available only as a set. 

Nn "1!7~~-l':tjSET NQ 
!!ll~:llf--fit PART f,fo_ 

5522 24 120 

5522 24 130-2 

5522 24 140-2 

5522 24 220 

5522 24 240 

5522 24 460 

,:1-t...;:J"? ASSY 
46,56,57 

:Jt>71- ASSY 

:Jt>71- ASSY 

t.JH"- ASSY 

t.Jn"- ASSY 

1J'J? ASSY 
16,17 

PART NAME 
PARTS Na 

WORM SHAFT ASSY 

SHAFT ASSY 

SHAFT ASSY 

COVER ASSY 

COVER ASSY 

LINK ASSY 

2 

1 

1 

1 

2 

*~--~5~5~2~2~~2~4~5~3~0~--~"~"~;:J~'~'~"J7?_"~A~S~S~Y __________ ~H~O~U~S~I~N~G~A~S~S~Y----------------------~1 
25,26,58 

*~--~5~5~2~2~~2~4~5~4~0~--~H~?~;:J~'~'~"J7?_"~A~S~S~Y __________ ~H~O~U~S~I~N~G~A~S~S~Y----------------------~1 
· zs,26,34 

5522 24 550 7"~;:J'J?" ASSY BUSHING ASSY 1 

5522 24 560 7"~;:J'J?" ASSY BUSHING ASSY 1 

5 5 2 2 2 4 8 2 0 -1 t ~?I~ A S S Y K N U C K L E A S S Y 1 

5522 24 850-1 ;)"? ASSY SHAFT ASSY 1 

1 5522 24 331 { 'JT'".:J?A SD-53AR INDEX SD-53AR 2 
2 5522 24 332-1 1\'J 1-" I~ HANDLE 2 
3 9684060608 SET SCREW M6X6 11 
4 90389 A7AI-'J':J~t> AS2035 THRUST WASHER AS2035 6 
5 90493 A7AI-~"7~'J?" NTB2035 THRUST BEARING NTB2035 4 
6 5480 55 313 t5i1"t.J"~ PLAIN WASHER 2 
7 9670081608 ')7~ l-it." l~t- M8X16 SOCKET BOLT M8X16 2 
8 90388 THRUST WASHER GS2035 2 
9 90768 o~?'J':J~t>- AW04 LOCK WASHER AW04 2 

10 90767 o~?t~t- AN04 LOCK NUT AN04 2 
11 5522 24 333 ;f;l~9"- HOLDER 2 
12 9670063008 ') 7 ':1 1- ;f;" lVI- M 6 X 3 0 SOCKET BOLT M6X30 4 
13 5522 24 3 13 BRACKET 1 
14 5522 24 218 7"?7';11- BRACKET 1 
15 9670082008 ') 7 ':J 1- ;f; " lVI- M 8 X 2 0 SOCKET BOLT M8X20 4 
16 5522 24 461 l)'J? LINK 2 
17 90427 NEEDLE BEARING HK1212 4 
18 91688 t1' •J'J IR8X12X12D INNER RACE IR8X12 X12D 2 
19 5522 24 462 PIN 2 
20 5522 24 711 o~l-" ROD 2 
21 5522 24 315 PIN 2 
22 90534 ;t 1' Ill :;J - I~ 0 S 7 0 8 2 4 OIL SEAL OS70824 2 
23 9670061608 SOCKET BOLT M6X16 28 
24 5522 24 241 t.JH"- COVER 1 
25 91668 . ~"7~'J?" 32012XUP5 BEARING 32012XUP5 4 
26 5522 24 212 WASHER 2 
27 5522 24 216 COLLAR 1 
28 5522 24 215-1 NUT 2 
29 9670082208 'J7'.:JI-;f;"l~t- M8X22 SOCKET BOLT M8X22 8 
30 5522 24 223 STOPPER 1 

* 31 5522 24 227 OUTSIDE HOUSING 1 
32 91687 ~"Y~'J?" K120X127X34 BEARING K120X127X34 2 
33 91644 THRUST WASHER AS1124 4 

* 34 5522 24 541 )\":;J"'J?" HOUSING 1 
35 5522 24 233 ~ \\ ]l)'J?" t.JJ\"- BEARING COVER 1 

49 



51"1'2:J"6t-"? -I!?Vs:/ 
SECTION 

-I! 7 v s :/'l}f~- 1 55 2 2 z 2 4 5 
SECTION NUMBER 

2ND BLANKET CYLINDER *~-?0$~~-~~~~~~~~~~~0~ ~7~~~~~x~~<~a~. 
When ordering items marked * , indicate the set nu mber 
beca use they are available only as a set. 

No. 

36 
37 
38 
39 
40 
41 
42 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 

* 58 * 59 
60 
61 
62 
63 
64 
67 
68 
69 
70 
71 
72 
73 
74 
75 

* 76 
77 
78 

* 79 * 80 
86 
87 
88 
88 
88 
89 
90 
91 
92 
93 
94 
95 

102 
103 
105 
106 
107 

t 7 ~ *<l!l'j S E T No. 
1111~~~ PART No. 

9670062008 
5522 24 183 
5522 24 181 
5560 24 164 
9670082508 
5522 24 214-1 
5522 24 213 
5522 24 314 
5640 22 314-1 
5522 24 121 
9670063508 
9680081008 
5522 24 225 
5522 24 226 
5640 59 117 
9670124508 
9670084008 
5522 24 123 
90938 
5522 24 122 
9411402000 
5522 24 531 
5522 24 217 
5522 24 221 
5522 24 110-4 
5560 24 162-1 
5522 24 132 
9411502800 
5522 24 141-2 
9410502508 
5522 24 133-1 
9670085008 
5522 24 814 
9660080014 
9672083514 
5522 24 238 
5522 24 222 
5522 24 844 
91681 
91693 
5522 24 451-1 
5522 24 845 
5522 24 443 
90963 
5522 24 281 
5522 24 283 
5524 24 282 
5522 24 155-1 
9721100008 
5522 24 842-1 
5522 24 821-1 
5522 24 822 - 1 
5522 24 131-2 
5522 '24 142-1 
5522 24 815 
9648062014 
5522 24 816-1 
5480 56 138 
5522 24 411 

00~6·; PART NAME &•8• COMPONENT PARTS • 
~~~t-m"~t- M6X20 SOCKET BOLT M6X20 

GEAR 
HOLDER 

+J"t.J":tt WASHER 
~ ;- 'J 1- m " Ill I- M 8 X 2 5 SOCKET BOLT M8X25 

COLLAR 
t.JH"- COVER 

BRACKET 
PLUG 
WORM SHAFT 

~~'.!.11-m"Jllt- .M6X35 SOCKET BOLT M6X35 
t-.ll:tt:J" M8X10 SET SCREW M8X10 
y'jt.J"~ GUIDE 
7-t-'.!.JHO- STOPPER 
+J"t.J"~ WASHER 
~ ~ ~ t- m" Ill t- M 1 2 X 4 5 SOCKET BOLT M12X45 
~;-~t-m"Jlit- M8X40 SOCKET BOLT M8X40 

BRACKET 
o~?'J'.!.I:J1>- AW12 LOCK WASHER AW12 

WORM GEAR 
TAPER PIN 4X20 
HOUSING 
OUTSIDE HOUSING 

t.J/\"- COVER 
BLANKET CYLINDER 
KEY 
WORM WHEEL 
TAPER PIN 5X28 
SHAFT 
SPRING PIN 5X25 
HOLDER 
SOCKET BOLT M8X50 
STOPPER 

t~t- M8 NUT M8 
o~1J7m"llit- M8X35 HEXAGON BOLT M8X35 
7" ?;-•!) t- BRACKET 

STOPPER 
1' -1... ARM 
~"1'~~7" HMK3531LL NEEDLE BEARING HMK3531LL 
)15111! I R 3 0 X 3 5 X 3 2 BUSHING IR30X35X32 
:J"7 SHAFT 
1'-1... ARM 

PIN 
'J -J\ 0 - t 0 ~ 8 X 6 0 TAPER PIN 8X60 

BLANKET(OPTION) 
BLANKET(STANDARD) 

1' Ill~ 1\" - 7" 5:.. ;-•.!.J t- < U V 3? > ALUMINUM BAR BLANKET(UV) 
UNDER BLANKET 

E- 1)~7" E-10 E-RING E-10 
PIN 

t~?lli KNUCKLE 
WASHER 
SHAFT 

mill 51"- HOLDER 
PLATE 

+J5J~:J" M6X20 SCREW M6X20 
I)'- :J 1) ~ 5I" - AIR CYLINDER 

WASHER 
1'.!.1711! KNUCKLE 

50 

~J~ 
O'ty 

8 
1 
1 
1 
5 

1 
1 
4 
2 
4 
4 
4 
4 
3 
3 
8 
2 
2 
2 
2 
1 
1 
1 

2 
2 

2 

2 
1 
1 
1 
1 
2 

2 
2 
1 

2 
2 
1 
1 

1 
2 
1 

1 
1 
1 
1 
2 
1 
1 
1 



:51"12J"l.l-"? -I! '7 :-.- s Yilt~ r--::-:-:-:--- ---, 
SECTION NUMBER! 5522 Z 245 

2ND BLANKET CYLINDER * -.,-? O>l'i~Ji\l;lljl..fa~U::I:li.'itl..- ~ ~ il:'\t i\-GI.>~, -tt-. ~ ~-{}~f:E)( l.-~ < t.!'t!i ~'. 
When ordering ite ms marked* ,indicate the set number 
because th ey are avai lab l e o nly as a se t. 

NQ -!:! ., ~ ;'&:-fJ I s E T No. i}~.l'l.jfl> I PART NAME illln: 
AB.W.:ll'i~ PAR T No tlr.JC: .fit COMPO NEN T P ARTS Nn Q'ty 

108 5522 24 813 :A51'.!11-" STUD 1 
109 5522 24 224 :AI-'!)1)0 - STOPPER 1 
11 0 91639 A7A I-'\\\ j>IJ:J?" AXK1124 THRUST BEARING AXK1124 2 
111 91203 Illiifi" PHD-4 ELBOW PHD-4 2 
11 2 91161 A IJ - 7" PB-4 SLEEVE PB-4 2 
11 3 91160 705?" PA-4 PLUG PA-4 2 
1 1 4 90939 O'~t.l?t'~!- M18X1.5 HEXAGON NUT M18X1.5 2 
11 5 9710060008 H"+'.t"t.l"+ M6 SPRING WASHER M6 4 
116 9660060014 t'.!ll- M6 NUT M6 4 
11 7 5522 24 171-2 t.ll\"- COVER 1 
1 1 8 5560 75 102 :A:5l';J 1-" STUD 2 
119 5640 75 243-1 :A:5l'.!ll-" STUD 2 
120 5640 75 244 A 70 IJ:J?" SPRING 2 
1 21 5522 24 534 '.t"t.l":it WASHER 2 
122 90730 l\0 -1l-t"3? 1 . 6X 5 RIVET 1 • 6X 5 4 
123 9670050608 '1 ,. ..,,.. i1i " lv 1- M5X6 SOCKET BOLT M5X6 6 
124 5522 24 532 '.t"t.l":it WASHER 2 
125 5640 12 142 }\"~ SPRING 2 
126 91673 - - 1- \\ Ill'\\\ J' I J :J? \\ HMK1220 NEEDLE BEARING HMK1220 1 
127 9670081208 ') ,. '.!1 " i1i \\ J(J " M8X12 SOCKET BOLT M8X12 2 
128 9684050508 1-J=it:J" M5X5 SET SCREW M5X5 2 
129 94202 IJ!Jiti" GZL12-10 ELBOW GZL12-10 4 
1 31 5522 24· 271 7'~? (?'JI) HOOK (LEADING EDGE) 1 
132 5522 24 273 70lJ-I- PLATE 4 
133 5522 24 275 70lJ-I- PLATE 4 
134 5582 24 276· A 70 IJ:J?" SPRING 2 
135 5522 24 274 70lJ-I- PLATE 4 
136 9670061208 ') ;- '.H i1i " Ill 1- M6X12 SOCKET BOLT M6X12 2 
137 5522 24 272 7'J7 (7'JI:J"IJ) HOOK (TAIL EDGE) 1 
138 9648061614 '.t?J:it:J" M6X16 SCREW M6X16 10 

51 



3RD BL ANKE T CYLINDER SECTION 

52 

-t!?:/:~/•o~t 
S ECTION NUMBER 5523Z 24 5 



9"{3::l"l.l-"? -t!7~ a :.-' 

SECTION 

-t! 7 ~ 3 ;/ flt-5 .-----------, I 5523Z 245 
SECT ION NUMBER 

3RD BLANKET CYLINDER * "-P' O)iJB.I'A I:Jit,f/,"t'li~il!lVC~ 1:-tt ;\,0)1:', t, ~$~1:'i:l;::ltf.., "C < t!t> ~'. 
When orde r ing items marked* , ind i cate the set numbe r 
because they ar e available only as a set. 

No. t , ~ ~~~ S E T No. 
liiHUif ~ PART Nn 

5520 24 440 

5522 24 130-2 

5522 24 140-2 

5522 24 220 

5522 24 240 

5522 24 460 

5523 24 120 

ll~.l!!£f.J;/ 
l>iflil<!il!=~ COMPONENT 
t'J?JII AS SY 
128,129 

:J1>JI- ASSY 

:J1>JI- ASSY 

t.JJ\"- ASSY 
30,31 

t.J 1\"- ASS Y 
31,34 

1J::.O? AS SY 

?t-l. ASSY 

PART NAME 
PARTS Nn 

KNUCKLE ASSY 

SHAFT ASSY 

SHAFT ASSY 

COVER ASSY 

COVER ASSY 

LINK ASSY 

WORM ASSY 

1 

1 

1 

1 

2 

2 

*~-~5~5~2~3~~2~4~2~1~0~-~/\~?~:J~'~'~~-~?-"~A~S~S~Y _____ ~H~O~U~S~I~N~G~A~S~S~Y ____________ ~ 
72,75,76 

*~-~5~5~2~3~~2~4~2~2~0~-~/\~?~:J~'~'::.O~?-"~A~S~S~Y _______ ~H~O~U~S~I~N~G~A~S~S~Y~---------------~1 
52,75,76 

5523 24 250 J"'J:J::.O?" ASSY BUSHING ASSY 1 
72-78 

5523 24 260 J"'J:J::.O?" ASSY BUSHING ASSY 1 

5523 24 310 :J~JI- ASSY SHAFT ASSY 1 

5523 24 320 r-l. ASSY ARM ASSY 1 
116,117 

5523 24 330 1J::.O? ASSY LINK ASSY 1 

8 5522 24 281 BLANKET(OPTION) 1 
8 5522 24 283 BLANKET(STANDARD) 1 
9 5522 24 155- 1 J'::.09"- J" 5::.07'.!1 1- UNDER BLANKET 1 

12 9411502800 TAPER PIN 5X28 2 
13 5522 24132 ? t - L. ;ti1' - lv WORM WHEEL 2 
14 9410502508 SPRING PIN 5X25 2 
15 5523 24126 ili lv5l"- HOLDER 
16 9670061608 ') 7 'J 1- ili" Ill 1- M 6 X 1 6 SOCKET BOLT M6X16 28 
17 5522 24131-2 SHAFT 
21 9670082008 ') 7 'JI- ili " lVI- M 8 X 2 0 SOCKET BOLT M8X20 4 
23 5522 24 141-2 SHAFT 
24 5523 24 125 ililv9"- HOLDER 
25 5523 24 121 SHAFT 2 
26 5523 24 123 BRACKET 2 
27 9670063508 ') 7 'J 1- ili " lv 1- M 6 X 3 5 SOCKET BOLT M6X35 4 
28 5523 24 122 ?t-l. WORM 2 
29 9411402000 TAPER PIN 4X20 2 
30 5522 24 221 t.J /\\\- COVER 1 
31 90534 t 1 lv :J - lv o s 7 o 8 2 4 OIL SEAL OS70824 2 
32 5523 24 110-2 ::l"l.l-"? BLANKET CYLINDER 1 
33 5560 24 162-1 KEY 1 
34 5522 24 241 t.J/\"- COVER 1 
35 5560 75 102 A9'Jl-" STUD 2 
36 5523 24 421 t.J/\"- COVER 1 
37 9710060008 SPRING WASHER M6 4 
38 9660060014 t'JI- M6 NUT M6 4 
39 5640 75 243-1 STUD 2 
40 5640 75 244 SPRING 2 
41 9684060608 1-.)(~:J" M6X6 SET SCREW M6X6 13 
42 5640 22 314-1 JO??" PLUG 4 
43 5522 24 226 STOPPER 3 
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51"13J"L..I-"" t:7~,.y t:7~aYili.l;5- 1 5523Z 245 - I 
SECTION SECTION NUMBER 

3RD BLANKET CYLINDER *""-? o:>l!tlcl'l.li.ll15:, '"!!IU::Silt L.. 1:~ "£itA-o:>-e, -1!, Hlt~-c ii;:JtVc < t.:~ ~'. 
When ordering items marked* ,Indicate the set number 
because they are available only a s a set. 

No. -1! "J ~ *~Is E T N~ !lBcl'l.~fl~ I PART NAME J!!llt liB.f:.$-li} PART N~ -fifhl<:~~ COMPONENT PARTS l'i¢ 0 ty 

44 9670084008 ') 7 '.!1 1- iii '' Ill 1- M8X40 SOCKET BOLT M8X40 8 
45 968008100.8 1-J~~\\ M8X10 SET SCREW M8X10 4 
46 5522 24 461 IJ:J? LINK 2 
47 5522 24 238 7" :>7':J 1- BRACKET 1 
48 5522 24 462 tO:J PIN 2 
49 5523 24 212 ij"1J"~ WASHER 2 
50 90730 J\ 0 -1J-t"3" 1 • 6X 5 RIVET 1 • 6X 5 4 
5 1 5522 24 225 J'71l"~ GUIDE 4 

* 52 5523 24 221 1\"~":J?" HOUSING 1 
53 90427 -- 1- \\ Ill'\\\)' IJ:)?" HK1212 NEEDLE BEARING HK1212 6 
54 9670050608 ') 7 '.!1 I- iii " Ill 1- .M5X6 SOCKET BOLT MSX6 6 
55 5522 24 233 '\"J'IJ:J?" 1JI\"- BEARING COVER 1 
56 5523 24 1 31 :f"1>- GEAR 1 
57 5522 24 1 81 ilill151"- HOLDER 1 
58 5560 24 164 ij"1J"~ WASHER 1 
59 9670082508 ') 7 '.!1 1- iii " 111 1- M8X25 SOCKET BOLT M8X25 5 
60 91203 IJIIili" PHD - 4 ELBOW PHD-4 1 
61 91161 A IJ -7" PB- 4 SLEEVE PB - 4 2 
62 91160 7°5?" PA-4 PLUG PA-4 2 
63 564 0 12 142 1\"~ SPRING 1 
64 5522 24 533 701J- J- PLATE 1 
65 9670062008 ') 7 •:J 1- iii " Jilt- M6X20 SOCKET BOLT M6X20 8 
66 5640 59 1 1 7 ij"1J"~ WASHER 3 
67 9670124508 ') 7 '.!1 1- iii \\ 111 1- M12X45 SOCKET BOLT M12X45 3 
68 90938 O'.!I?'J'.!/~1> - AW12 LOCK WASHER AW12 2 
69 5522 24 214-1 1J5- COLLAR 1 
70 5522 24 213 1JI\"- COVER 1 
71 5522 24 218 7"?7':Jt- BRACKET 1 

* 72 5523 24 211 /\"~":)?" HOUSING 1 
73 91644 i!.?i!.I-'J'.:J~1> - AS1124 THRUST WASHER AS1124 4 
74 91639 A7A I-'\" J' IJ:J?" AXK1124 THRUST BEARING AXK1124 2 
75 91668 '\"J'IJ:)?" 32012XUP5 BEARING 32012XUP5 4 
76 5522 24 212 'J •:J :.11> - WASHER 2 
77 91687 '\" J' IJ:J?" K120X127X3 4 BEARING K120X 1 27X34 2 

* 78 5523 24 214 J 51111 BUSHING 1 
79 5522 24 222 A 1-':JI\o - STOPPER 2 
80 5523 24 213 ij"1J";jl WASHER 1 
81 5522 24 315 tO:J PIN 2 
82 5523 24 223 7"?7'.!11- BRACKET 1 

* 83 5523 24 222 J 51111 BUSHING 1 
84 5522 24 216 1J5- COLLAR 1 
85 5522 24 215 - 1 t •:Jt- NUT 2 
86 9670063008 ') 7 •:J 1- iii" Ill 1- M6X30 SOCKET BOLT M6X30 4 
87 5523 24 215 7"57'!11- BRACKET 1 
88 5523 24 231 o'.:JI-" ROD 2 
89 90767 O'!l?t'!l 1- AN04 LOCK NUT AN04 2 
90 90768 a':J?'J':J~1> - AW04 LOCK WASHER AW04 2 
91 90388 A?AI-'J'.!/~1> GS2035 THRUST WASHER GS2035 2 
92 90493 A? A 1- '\" J' IJ J?" NTB2035 THRUST BEARING NTB2035 4 
93 90389 A?A I-'J':J~1> AS2035 THRUST WASHER AS2035 6 
94 5523 24 232 iii 111 5I" - HOLDER 2 
95 5523 24 233 1\ :J 1-" Ill HANDLE 2 
96 5522 24 331 1':J7'":J?A SD-53AR INDEX SD-53AR 2 
97 5522 24 224 A 1-'!11\ 0

- STOPPER 1 
98 9670082208 ') 7 '.!1 1- iii " Ill I- M8X22 SOCKET BOLT M8X22 8 
99 9670081208 '1 7 '!I 1- iii " Ill 1- M8X12 SOCKET BOLT M8X12 2 

100 5520 24 412 A51'.!11-" STUD 1 
1 01 5520 24 413-1 t'.!l?lll KNUCKLE 1 
102 9721100008 E-IJ:J?" E-10 E-RING E-10 2 
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-l!?~s~ 
SECTION 

-t!?~s~~-\5- I 
SECTION NUMBER 

5523 Z 245 

3RD BLANKET CYLINDER *~-'/ (1)/lB.W,IiJil..W.~Ii:lSi/J'!Vt:'~ il!it..Vc1>\?, -It., Hll:.f}~tl:)tVC < t!~ ~'· 
When ordering i terns 11arked * , indicate the set nu111ber 
because th e y are available only as a set. 

l!fl.W,i';f,J:/ 
tit lilt~~ C 0 M P 0 N E N T P ART S 

103 90939 O':J1J?t'.!lt- M18X1 . 5 
104 9670081608 'J?"':J I' iii" Ud· M8X 16 
105 5480 55 313 
106 9684050508 I';(+~" M5X5 
107 5523 24 335 J:J'-;:..1):;,9"-
108 9670083508 ') 7 ':J I' i1i" Ill I' M 8 X 3 5 
109 5522 24 414 
110 9660080014 t•,t- M8 
111 9672083514 a ,,1J?ili" Ill t- M 8X 3 5 
112 9660120014 t'.!lt- M12 
11 3 9710120008 1\"~if"t.l"+ M12 
114 5640 24 204 ij"1J"~ 

11 5 5522 24 432 
116 91676 - -1'-"~~"J'~::,?" HK3016 
11 7 5523 24 321 J'-6 
1 1 8 5522 24 433 ],~0-ij-

11 9 9721240008 E- 1)::,?" E-24 
120 5522 24 415 1:1"11'-" 
1 21 9648061214 
122 5523 24 331 1):;_,7 
123 92109009 T-l\ 0 - t 0 :;, 8X50 
124 5522 24 442 

*12 5 5523 24 311 J'-6 
126 5522 24 443 
127 5522 24 422 
128 5520 24 441 · t'.!l71ll 
129 91673 =-t-"~~"J'~:;,?" HMK1220 
130 5480 56 138 

5522 24 445 r - t.. 
132 91681 ~"Y~:;,7" HMK3531LL 
133 91693 ;( 91ll I R 3 0 X 3 5 X 3 2 

5522 24 451-1 ;:.."7 
135 91162 _ '.!17° Ill PO -4 
136 5522 24 223 
137 91688 t 1 1J:;, I R 8 X 1 2 X 1 2 D 
138 5523 24 241 
139 94202 :tlllili" GZL12 - 10 
1 41 5522 24 271 7',7 ( ?'J:t) 
142 5522 24 273 
143 5522 24 275 
144 5582 24 276 
145 5522 24 274 
146 9670061208 ') 7 ,, I' i1i" Ill I' M 6 X 1 2 
1 4 7 5522 24 272 7',? (?'J:t;:_."IJ) 
148 9648061614 

55 

PART NAME 
Nn 

HEXAGON NUT M18X1 . 5 
SOCKET BOLT M8X16 
PLAIN WASHER 
SET SCREW M5X5 
AIR CYLINDER 
SOCKET BOLT M8X35 
STOPPER 
NUT M8 
HEXAGON BOLT M8X35 
NUT M12 
SPRING WASHER M12 
WASHER 
STUD 
NEEDLE BEARING HK3016 
ARM 
SPACER 
E-RING E-24 
GUIDE 
SCREW M6X12 
LINK 
TAPER PIN 8X50 
PIN 
ARM 
PIN 
PIN 
KNUCKLE 
NEEDLE BEARING HMK1220 
WASHER 
ARM 
NEEDLE BEARING HMK3531LL 
BUSHING IR30X35X32 
SHAFT 
NIPPLE PD-4 
STOPPER 
INNER RACE IR8X12X12D 
BRACKET 
ELBOW GZL12-10 
HOOK (LEADING EDGE) 
PLATE 
PLATE 
SPRING 
PLATE 
SOCKET BOLT M6X12 
HOOK (TAIL EDGE) 
SCREW M6X16 

2 
2 
2 
2 

2 
1 
1 

1 

2 
1 
1 

1 
2 
1 
2 
2 
1 
2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
2 
1 
4 
1 
4 
4 
2 
4 
2 
1 

10 



B.C. STRAIGHT EDGE CLAMP SECTION 

56 

1!7Y:./•-tt 
SECTION NUMBER 5523Z 248 



-!!?:/.,;:/ 
SECTION 

-1!? :/a ::..-':m:-l9- I 55 2 3 Z 2 4 8 
S E C T I 0 N N U M 8 E R '-......;:,....:._;:;...::_;=--=----:.-=---' 

B.C . STRAIGHT EDGE CLAMP * "'<(-? o:>lli!.H.Ii.lll.?o"e litsimV't: ~ 't1tll.-o:>-e, -t: "j ~ • .J}"C'tl;;tVt: < t!~ ~·. 
When order,ng ite•s ~arked * , indicate the set nu•ber 
because they are available only as a set. 

No. ~~g~j PART NAME 
tJJil<:jf'J COMPONENT PARTS 1\'o. 

5522 24 150-4 ?7:)/ 0 ASSY CLA MP ASSY 6 
1-7 

5523 24 1 60 STRAIGHT EDGE CLAMP KIT 1 
1 -1 4 

1 5640 54116 1\":it SPRING 12 
2 5522 2 4156 BOLT 36 
3 5522 24157 WASH ER 36 
4 5522 24 152-3 CLAMP ' 6 
5 5522 24151-1 CLAMP BASE 6 
6 5640 23 136 STOPPER 18 
7 5640 24 127-1 STOPPER 1 8 
8 9670051208 'J?''.!il'·ili"lld" M5X12 SOCKET BOLT M5X12 24 
9 5640 24 114 J'J? HOOK 1 2 

10 5522 24 143 J':J? HOOK 1 2 
11 9670051008 'J?''.Hili"lld" M5X10 SOCKET BOLT M5X10 12 
12 5522 24 144 1\":it SPRI NG 12 
13 9670062008 ') ?' ':J r iii " Ill r M 6 X 2 0 SOCKET BOLT M6X20 48 
14 5640 24115 J':J? HOOK 12 
15 5522 24 153 J"7J?''JI-(t3?~"l:)) BLANKET(STANDARD) 3 
15 5522 24 1 54 BLANKET<OPTION) 3 
15 5524 24 157 UV J"7J?'':JI- 3500A UV BLANKET 3500A 2 

UV3? FOR ULTRAVIOLET INK 
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25 

58 

. I 5523Z 250 I -t! 7 Y a ;;•.Jt R 
TION NUMBE SEC 



MAIN DRIVE 

No. -tr "' ~ ~~ / s E T Nn 
liB.W.* -f:t PART NQ 
5520 25 11 0 

1 90761 
2 90762 
3 91702 
4 90495 
5 90394 
6 5520 25 111 
7 5522 25 221 
8 9670061208 
9 90336 

10 5520 25 11 2 
11 9670123508 
12 5523 25 11 5 
1 3 5520 25 11 4-1 
14 5520 25 1 1 3 
1 5 5520 25 1 1 7 
16 5520 25 116-1 
1 7 9684060608 
1 8 90106001 
19 5522 25 112-2 
20 9672103014 
21 9710100008 
22 9716100014 
23 95101003 
24 9670125008 
25 5523 11 211 -1 

1

-e 7 ~ g :.-- -e 7 ~ g :.--~.!i5- I 55 2 3 z 2 5o I 
SECTION SECTION NUMBER'---------' 

*"l-? (l)$.foli.ll1.fo~li:l$7JJlV"t't! 11:-tt A..OYt~. -\!"' ~ :jj\:~~lj;;tl,. "C < t.:<'S ~'. 
When ordering •terns marked * ,indicate the set number 

. because they are available only as a set. 

8f!.foi;ffl;/ PART NAME j[IJ~ 
.f.'flilt*~ COMPONENT PARTS NQ O'ty 

)"?':J"JI- ASSY BRACKET ASSY 1 
3-6,9 

o"J7t"Jt- AN07 LOCK NUT AN07 2 
o"J7'J"J:J"t>- AW07 LOCK WASHER AW07 2 
A5AI-'J"J:J"t> - WS3552 THRUST WASHER WS3552 1 
A 7 A "'\" J' IJ J 7" NTB3552 THRUST BEARING NTB3552 2 
A7A 1-'J':.I:J"t> GS3552 THRUST WASHER GS3552 2 
:J"7?':! HOUSING 1 
:f""t>-1:11\"- COVER 1 
') ':! •:; 1- iii " I~ 1- M6X12 SOCKET BOLT M6X12 2 
iii \\ -~~ '\ \\ J' I J J 7 \\ 6207ZZ BALL BEARING 6207ZZ 2 
f,'\0-11- SPACER 2 
'J ':! •:; t- iii " lv t- M12X35 SOCKET BOLT M12X35 5 
:f"i'- GEAR 1 
:f- KEY 2 
':J""JI-"?:J"7 SHAFT 1 
7,'\0-ij- SPACER 1 
JO- IJ- PULLEY 1 
1-;l:j(:J" M6X6 SET SCREW M6X6 1 
91 =. "J 7 " '\ " I!J 1- 900H100 TIMING BE.LT 900H100 1 
t-9-JO -1) - PULLEY 1 
o •:; 1:17 iii " I~ 1- M10X30 HEXAGON BOLT M10X30 4 
1\" ;j\.," t.J" ;j( M10 SPRING WASHER M10 4 
t?lt"t.J";j( M10 PLAIN WASHER M10 4 
'E-9- SF-JR 7.5KW MOTOR SF-JR 7 . 5KW 1 
'J':l"J t- iii" lv t- M12X50 SOCKET BOLT M12X50 6 
't-9-'\"-}. MOTOR BASE 1 
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I"""., SIDE LAY I"""·"' SECTION 

60 

-t!7'Y3/ .. -lij­
SECTION NUMBER 5522Z 260 I 



t * 1\\\ IJ 

SIDE LAY 

No. ~.,~~~~SET M4 
Btl~ -tl PART No. 

5522 26 110-2 

5522 26 120-2 

5522 26 130 

5522 26 150 

5522 26 22 0-1 

5522 26 270-1 

5560 26 220 

5560 26 240 

5560 26 250 

5560 26 270 

4 5522 26 213-1 
5 5522 26 212 - 1 
8 90214 
9 5522 26 131 

10 5522 26 132 
119411044000 
12 5522 26 133 
13 9670051608 
14 5522 26 112 
15 5522 26 111 - 2 
16 96700820 08 
17 90442 
18 9716060014 
19 9670060808 
20 9684050608 
21 5522 26 128 
23 5522 26 121-2 
24 5522 26 122-1 
25 9684050508 
26 5560 26 246 
27 5522 27 336 
28 5560 26 221 
29 90249 
30 5560 2 6 241 
31 9660060014 
32 9710060008 
33 556 0 26 247 - 1 
34 5560 26 248 
35 5560 26 230 
36 5560 26 234 
37 5522 26 272 
38 5560 26 243 
39 5560 26 271 
40 5560 26 253 
41 9414161014 
42 5560 26 252 
43 90881 
45 5560 26 245 
46 5560 26 254 

I
.e 7 ~ g :1' -e 7 ~ s :~"3-% I 55 2 2 z 2 6 o I 
SECTION SECTION NUMBER~~~~~~~ 

* -..-? O)lltlci"III;Uilcl"ll"e IUii! t. -e 8 '$: 1t NO)"e, t-, 1- :$~"t'l'£:lt t. -c < ~!~ ~'. 
When ordortng 1te•s • arked * .Indicate the set nu•ber 

. because th ey are available only as a set. 

lltl~~~~ PART NAME 
~~~ COMPONENT PARTS ~ 
7"7~~~ ASSY · BRACKET ASSY 1 
8,15 
7~"":J"7 ASSY SHAFT ASSY 1 
8,23-25 

PIN ASSY 1 
8-11 

SHAFT ASSY 1 

7°1.1-~ (OPS) ASSY PLATE (OPS) ASSY 1 

J0 1J-~ (NOPS) ASSY PLATE (NOPS) ASSY 1 

J> - 1.. ASSY ARM ASSY 2 
1 7, 2 8 

r-1.. (OPS) ASSY ARM (OPS) ASSY 

PLATE ASSY 2 
57,58 

r-1.. <NOPS) ASSY ARM (NOPS) ASSY 1 

PLATE (SMALL) 6 
'J9:J19 (9"1) PLATE (LARGE) 2 

BALL BEARING 6000ZZ 7 
PIN 1 

*"1>- GEA R 1 
TAPER PIN 0 . 4X40 1 

*"1>- GEAR 1 
SOCKET BOLT M5X16 4 
STUD 2 
BRACKET 1 

') ~ ~ ht. " J!l ~ M 8 X 2 0 SOCKET BOLT M8X20 2 
J'":J:Jl. MB1 008DU BUSHING MB1008DU 2 
t5iJ"t.J"~ M6 PLAIN WASHER M6 3 

SOCKET BOLT M6X8 1 
hl~:J" M5X6 SET SCREW M5X6 1 
t.J5 - COLLAR 1 

SHAFT 1 
*"1> - GEAR 1 
hl~:J" M5X5 SET SCREW M5X5 2 

PIN 2 
~)l+:J" M5X10 SET SCREW M5X 10 2 
J>-1.. ARM 2 
J'":J :J 1. M BO 80 8 D U BUSHING MB0808DU 2 
r-t.. ARM 1 
t~~ M6 NUT M6 2 
J\" ;;tiJ" t.J" + M6 SPRING WASHER M6 4 

KNOB 2 
NUT 2 

t.Jt..J:tor - CAM FOLLOWER 2 
)\ \\ ~ SPRING 2 

UPPER PLATE <NOPS) 1 
PIN 2 
ARM 1 
SCREW 2 

'J IJ t 0 J 1 • 6 X 1 0 SPLIT PIN 1 . 6X1 0 4 
GEAR 2 

J"~:Jl. MB16 10 DU BUSHI NG MB1 610DU 2 
r"i GUIDE 2 

KNOB 2 
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t:fl\" IJ 

SIDE LAY 

47 5560 26 249 
48 90242 
49 5522 26 222 
50 5560 26 244 
51 5430 43 133 
52 9670040608 
53 5560 26 217 
54 90924 
55 5522 26 221-1 
56 91252 
57 5560 26 251 
58 9410402008 
59 9660050014 
60 9710050008 
61 5560 26 233 
62 9650020514 
63 9670051208 
64 5640 26 207 
65 5560 26 215 
66 5560 26 216 
67 90599 
68 5290 29 311 
69 90602 
70 5560 26 235 
71 9684060608 
72 5560 26 232 
73 5640 26 214 
75 5560 26 212 
76 90882 
77 9670051408 
79 5560 26 214 
80 9722180008 
81 5522 26 152 
82 9411503200 
83 5640 04 201 
85 5522 26 151 
86 90879 
87 5560 26 286 
88 5522 26 153-1 
89 9670062808 
90 5522 26 164 
91 5522 26 163-1 
92 9670082508 
93 5522 26 161 
94 5522 26 162 
95 5522 26 154 
96 5640 26 232 
97 5640 26 233 
98 5640 26 234 

99 5522 26 271-1 
100 5520 26 163-2 
101 5560 26 273 
102 90245 
103 9672061814 
104 90703 
105 9722200008 
106 9684040508 

I""'•" ... ,. "*" . I 5522Z 260 I SECTION SECTION NUMBER 

*v-•m$~~-~~~~-~~~*~~m~. ~'~*~~-~~~<~•~· 
When ordering ite~s marked* ,indicate the set nu~ber 
because they are available only as a set. 

l!B~<I'\~j 
m~*~ COMPONENT PARTS 
it-51'.!1 1-" 
7'",eJ:l MB1210DU 
QiiJ":::> (OPS) 

');-'.:) 1-ili" lld' M4X6 
=!'-
7?a:t', t- M6 

:t'.!lt- MS 
H";jtiJ"1:J";jt M5 
1:!"11-" 
~ Ill iJ :::> J ;;t eJ " M 2 X 5 
');-'!lt-ili"IH M5X12 
=!'-
'\" '\" Ill =I'" 1>-
Ja 
7"'!/eJ:l MB1206DU 
ij"tJ";jt 012 
CE- 1J:.O?" CE-1 0 

f-)t;jteJ" M6X6 
1:!6 

'\" '\" Ill =I'" 1> -
7'",eJ:l MB181 ODU 
') ;- '!I 1- ili " Ill I- M 5 X 1 4 

C- 1J:.O?" C- 18 
J' - 6 

t:fl\" IJeJ"? 
DU7"'.!1V2 MB2010DU 
H";;t 

') ;- ,, 1- ili " Ill 1- M 6 X 2 8 

)7" 
') ;- '!I 1- ili " llil- M 8 X 2 5 
7"7,.'.!11-
eJ"? 
o'.!J?ili" Ill t-

1\";jt (7',ojeJ 3Q) 
1\";jt 

7'",eJ:l MB1215DU 
a',1:J?ili" llil- M6X 18 
U:t'.!J 1- M6 
C- IJ ::.0?" C - 2 0 
f-)t;jteJ" M4X5 

62 

PART NAME 
Na 

STUD 
BUSHING MB1210DU 
UPPER PLATE (OPS) 
STUD 
PLAIN WASHER 
SOCKET BOLT M4X6 
KEY 
DOMED CAP NUT M6 
PLATE (OPS) 
OIL CUP 3/16 
PLATE 
SPRING PIN 4X20 
NUT M5 
SPRING WASHER M5 
GUIDE 
SCREW M2X5 
SOCKET BOLT M5X12 
KEY 
BEVEL GEAR 
WHEEL 
BUSHING MB1206DU 
WASHER 012 
CE-RING CE-10 
WASHER 
SET SCREW M6X6 
CAM 
CAM HOLDER 
BEVEL GEAR 
BUSHING MB1810DU 
SOCKET BOLT M5X14 
WASHER 
C-RING C- 18 
ARM 
TAPER PIN 5X32 
BUSHING 
SHAFT 
BUSHING MB2010DU 
SPRING 
BRACKET 
SOCKET BOLT M6X28 
INDEX 
KNOB 
SOCKET BOLT M8X25 
BRACKET 
SHAFT 
BOLT 
SPRING 
SPRING (FOR STANDARD PAPER) 
SPRING (FOR THICK PAPER) 
THICK PAPER 

PLATE (NOPS) 
SCREW 
STUD 
BUSHING MB1215DU 
HEXAGON BOLT M6X18 
U-NUT M6 
C-RING C-20 
SET SCREW M4X5 

2 
6 
1 
1 
2 
2 
4 
2 
1 
2 
2 
2 
2 
2 
2 
4 
8 
2 
2 
2 
2 
2 
2 
2 
6 
2 
2 
2 
2 
2 
2 
2 
1 
1 
3 
1 
2 
1 
1 
3 
1 

2 

1 
2 
2 
2 

1 
1 
1 
1 
1 

1 
1 
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1
==========~~=~7y:g/~~~7~Y

3

;~/~n SECTION SECTION NUMBER ~--5523Z 270 I 
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}.1-:J'J" 

SWING 

No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
1 2 
1 3 
1 4 
1 5 
16 
1 7 
1 8 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 

* 29 * 30 
31 
32 

-e'l ~'lt""tjSET Na 
$~3-15- PART Nn 

5522 27 320 - 1 

5523 27 320 

5430 51 127 
9684050608 
5522 27 331 
9660100014 
9710100008 
5522 27 335 
90470 
9670062008 
9672050814 
5522 27 322 
91663 
5522 27 321-1 
9670083508 
91678 
5522 27 333 
9670051608 
5522 27 332 
5522 27 336 
5522 27 334 
5640 55 133 
91489 
9721080008 
5522 27 342 
5522 27 341-1 
9670082508 
5522 27 343 
5522 27 344 
5522 27 345 
5522 27 324 
5523 27 321 
9670051508 
9670061608 

1

-tz ~ v 9 :,/ -tz ~ v " :,/ tii-15- I 5 5 2 3 z 2 7 o I 
SECT 1 O N SECT I ON NUMBER L-.::....:..-=....::....=....-=...:......=~_. 

*""'·-? Q.>ill!~l:l.ill~"t:"IU>ill!t.,"t:"~ '1-tttt.Q.>"C, -e 'l ~ $~"Cl1:)'(Vt: < t.!~~'. 
When ordering i tems marked * ,ind icate the set nu~be r 

. be cause th ey are availab le only as a s et. 

IH!.fl.~.fll;/ 
~~~~ COMPO N ENT PARTS 

':J:J.=?'J5~"'J ASSY 
29-31 

1-:J.~~" M5X6 

t':JI- M1 0 
J)"~'t"t.J":il M10 

t.JL.J:toY- FCRS22 
') ?"':J t- iii" Jv 1- M 6 X 2 0 
o '.!I t.J 'J iii " J!JI- M 5 X 8 

:t1JII~-JII OS18264 
7" ?7'.!1 1-

') ?" '.!! 1- iii " Jill- M 5 X 1 6 
iliJII9"-

1\".:;t 
't"t.J";jt 

E- IJ J '}" E- 8 

vi\"-
') ':r '.!I 1- iii" Jill- M 8 X 2 5 

'.!1;1.9"1 

65 

PART NAME 
Nn 

SWING BRACKET ASSY 

SHAFT ASSY 

COLLAR 
SET SCREW M5X6 
SHAFT 
NUT M10 
SPRING WASHER M10 
LEVER 
CAM FOLLOWER FCRS22 
SOCKET BOLT M6X20 
HEXAGON BOLT M5X8 
PLATE 
OIL SEAL OS18264 
BRACKET 
SOCKET BOLT M8X35 
NEEDLE BEARING NK18/20R 
GRIPPER 
SOCKET BOL T M5X16 
HOLDER 
SET SCREW M5X10 
SPRING 
WASHER 
GREASE NIPPLE A-PT 1/8 
E-RI NG E-8 
PIN 
LEVER 
SOCKET BOLT M8X25 
SCREW 
SPRING 
ARM 
GRIPPER BASE 
SHAFT 
SOCKET BOLT M5X15 
SOCKET BO LT M6X16 

3 

1 

1 
1 
1 
1 
1 
1 

4 
6 
6 
6 
3 
3 
3 
8 
8 
8 
8 
8 
1 
3 
8 
4 
2 
2 
4 
2 
2 
8 
1 
8 
3 



r
===ltp;:.-3

;..-

tP::.-:~:..-'11~ 

SECTION SECTION NUMBER 1-----;:-;-:::-::--_.____ . 5523Z 280 I 
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-lz 7 ~s:;/fll:{j- I 5523Z 280 
SECTION NUMBER 

SWING DRIVE *~- ? (1)1!~8/,l:t.li18/,"t:l:ttliJ.f!L-"t:i!! 'll:ttA.-(1)-c, ~"I Hl';~-c-ii:ltVt: < t.::~~'. 
When ordering items marked * I indicate the set number 
because they ar e available on y as a set. 

N -t! "I ~ 3-lj>j S E T No. 
0. !iiiA3~ PART No. 

$A8•j PART NAME 
tlfiiX:*-Iif C 0 M P 0 N E N T P A R T S N~ 

5522 27 120 1 
5-7 

5522 27 130-1 ~9~~" ASSY STUD ASSY 1 

5522 27 140 ~~~?"o~~" ASSY SWING ROD ASSY 1 
21,23 

5 5 2 2 2 7 1 5 o - 1· ~ ~ ~ ? " +.t 7 " 1.1 n " - A s s v SWING SUB LEVER SUB ASSY 

5522 27 160 ~9~~" ASSY STUD ASSY 1 

5522 27 170 ~7°07~~ ASSY SPROCKET ASSY 1 

5522 27 180-1 ~9~~" ASSY STUD ASSY 1 
42-44 

5522 27 190 ~7°~~?"~7 ASSY PLATE ASSY 1 

5522 27 220 ~~~?" ~9~ ASSY SWING METAL ASSY 1 
81,83,88 

5522 27 230 ~~~?"7"?7~~ ASSY SWING BRACKET ASSY 1 
81-83 

5522 27 360 ~7°~~?" ASSY SPRING ASSY 1 
60-62 

5522 27 429 ~~?t 0 ~ ASSY LINK PIN ASSY 1 
69,70 

5523 27 410-1 $~9"- ASSY HOLDER ASSY 1 
77-79 

1 5522 27 131-1 STUD 1 
2 9670125008 ') 7 '.H $ " Ill ~ M 1 2 X 5 0 SOCKET BOLT M12X50 3 
3 5522 27 132 SPACER 1 
4 91733 t~ 1J~ IR35X40X20 INNER RACE IR35X40X20 4 
5 5522 27 122 SPACER 1 
6 91723 NEEDLE BEARING NK40/20R 4 
7 5522 27 121 ~~~?";l.~~lJJ)"- LEVER 1 
8 9680060808 ~;l.;j(:J" ' M6X8 SET SCREW M6X8 2 
9 5522 27 123 SPACER 2 

10 564012142 J)";j( SPRING 3 
1191160 7°5?" PA-4 PLUG PA - 4 8 
12 91161 ~ 1J-7" PB-4 SLEEVE PB-4 8 
13 90507001 I Ill$ " P H - 4 ( M 8 P - 1 ) ELBOW PH-4<M8P- 1) 1 
14 91162 =~7° Ill P D-4 NIPPLE PD-4 5 
15 5522 27 133 PIN 1 
16 91735 o - ?7~o? NAST20ZZUU ROLLER FOLLOWER NAST20ZZUU 2 
17 5522 27134 PIN 1 
18 9680061008 ~;l.;j(:J" M6X10 SET SCREW M6X10 2 
19 564012 141 1\\\ + SPRING 1 
20 91203 Ill!$" PHD-4 ELBOW PHD-4 3 
21 5522 27 141 ~~~?"o~~" SWING ROD 1 
22 90237 t1 1J~ I R 15X19X20 INNER RACE IR15X19X20 4 
23 90262 - ~"~~"?~~?" NK19/20 NEED LE BEARING NK19/20 2 
24 9660120014 t~ ~ M 1 2 NUT M12 5 
25 9710120008 J)";j(+J"t.I"+ M12 SPRING WASHER M12 3 
26 5522 27 242 STUD 2 
27 5522 27 241 - 2 71.1 - L. FRAME 1 
28 9670082508 ')7~~$"1li~ M8X25 SOCKET BOLT M8X25 6 
29 91647 THRUST WASHER AS85110 2 
30 5522 29 320-1 *"1> - ASSY GEAR ASSY 1 
31 5522 29 323 GEAR 
32 5522 29 632 PLATE 1 
33 9670051208 ') 7 ~ ~ $" Ill ~ M 5 X 1 2 SOCKET BOLT M5X12 3 

67 



SWING DRIVE 

No. 

34 91646 
35 91640 
36 9670082008 
37 5522 27 144 
38 5522 27 142 
39 5522 27 143 
40 9710060008 
41 9670061608 
42 5522 27 181-1 
43 5522 27 182 
44 91690 
45 91686 
46 5522 27 171 
47 5522 27 183 
48 9722170008 
49 5522 27 145 
50 91636 
51 5522 29 353 
52 90762 
53 90761 
54 5522 27 167 
55 9722150008 
56 90368 
57 90324017 
58 5522 27 151 - 1 
59 5522 27 191 

* 60 5522 27 164 
* 61 5522 27 166- 1 
* 62 5522 27 165 

63 5522 27 161 
64 9670102508 
65 5522 27 162 
66 5522 27 153 
67 5522 27 152 
68 9722350008 
69 5522 27 423 
70 90233 
71 9710080008 
72 9660080014 
73 5522 27 412 
74 9680081008 
75 9672062508 
76 5522 27 413 
77 90427 
78 5523 27 411-1 
79 91684 
81 91662 
82 5522 27 231 
83 91683 
84 9670081508 
85 90734 
86 90769 
87 5522 27 223 
88 5522 27 221 
89 5522 27 211-1 
90 90531003 
91 9670083508 

-!! 7 !/ Sl :.--'Z'-5 1 55 2 3 z 2 so 
SECTION NUMBER 

• -..-?O>Iltl~litlt~~~i:Bilf{l,.,~~'*itA-<IH!, -lr., ~3~~ll::ltl..'t: < t!<l=~'· 
When ordering items marked * ,indicate the set number 
because they are available only as a set . 

ll~@!~fll;/ 
m~~~ COMPONENT PARTS 

~?~~~·y~~?·NTB6085 

'.J?"'Hm• JH M8X20 
'J*" 't 
~1~?·vn"-

') 7 ,, ~ il\ " JIJ ~ M 6 X 1 6 
~9·,~" 

t 1 1J ~ I R 1 7 X 2 2 X 2 3 
=-~"fu~"Y~~?" RNA6903 

c-•J~?· c-17 

jj;" - JIJ~ \\ J' IJ~?" 

o':J?t':J~ AN07 

c- ·J~?" c-15 

- -~"fu~"Y~~?" HMK1919 
~1~?-tJJ"vn"-

vn"-t~:J"? 
') 7 ':J ~ il\ " JIJ ~ M 1 0 X 2 5 

C- IJ ~?" C- 3 5 

t1~~ IR 8X12X12 . 5 
H":itf1"1J":it M8 
t':J ~ M8 

~;t:it:J" M8X10 o., 1J ? m " Jv ~ M 6 x 2 5· 
1JI.. 

il\11.19"-
--~"fu~"J'~~?"NK50/35R 
-t111J:J - Ill A B 2 84 7 G 0 

--~ "fu~"Y~~?"NK5 0/25R 

') 7 ':J ~ il\ " lv ~ M 8 X 1 5 
t':J~ AN10 
f1"1J":it AW10 

~1~?":J"? 

') 7 ,, ~ il\ • lv ~ M 8 X 3 5 

68 

PART NAME 
N~ 

THRUST WASHER AS6085 
THRUST BEARING NTB6085 
SOCKET BOLT M8X20 
JOINT 
LEVER 
PIN 
SPRING WASHER M6 
SOCKET BOLT M6X16 
STUD 
SPACER 
INNER RACE IR17X22X23 
NEEDLE BEARING RNA6903 
SPROCKET 
SPACER 
C-RING C-17 
SPACER 
BALL BEARING 6007ZZC2P5 
SPACER 
LOCK WASHER AW07 
LOCK NUT AN07 
CHAIN 
C-RING C-15 
THRUST WASHER AS1102 
NEED LE BEARING HMK1919L 
SWING SUB LEVER 
PLATE 
SCREW 
SPRING 
SCREW 
STUD 
SOCKET BOLT M10X25 
SPACER 
PIN 
SPACER 
C-RING C-35 
LINK PIN 
INNER RACE IR 8X12X12 . 5 
SPRING WASHER M8 
NUT M8 
SPACER 
S E T S C R E W 'M 8 X 1 0 
HEXAGON BOLT M6X25 
CAM 
NEEDLE BEARING HK1212 
HOLDER 
NEEDLE BEARING NK50/35R 
OIL SEAL AB2847G0 
SWING METAL 
NEEDLE BEARING NK50/25R 
SOCKET BOLT M8X15 
NUT AN10 
WASHER AW10 
PLATE 
SWING METAL 
SWING SHAFT 
GREASE NIPPLE B-M6F 
SOCKET BOLT M8X35 

1'1Jlllt 
Q'ty 

4 
2 
1 
1 

1 
8 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 

1 
1 
1 
3 

1 
1 
1 
1 
1 
1 

1 
2 
4 
1 

2 

4 
3 

1 
1 

1 
1 
3 
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I '?I]7,h~.OI 
FRONT LAY 

1, .... ~ 
SECTION 

70 

1:!'7 Y3 /·~ 

SECTION NUMBER 5523Z 290 I 



FRONT LAY 

No. 
5522 29 110 

5522 29 120-1 

5522 29 140-2 

5522 29 440 

5523 29 160 

1 9670064508 
2 5522 26 354 
3 9670062008 
4 5522 26 352 
5 9648031214 
6 9670051008 
7 5640 21 402 
8 97828 
9 5522 26 353-1 

10 5522 26 361 
11 5522 26 362 
12 9710040008 
13 9642040614 
14 5522 26 363 
15 9670083508 
16 9670061608 
17 9672040814 
18 5522 26 334 
19 5522 26 335 
20 9670052008 
21 56 40 21 502 
22 5522 26 311-2 
23 5522 26 312-1 
24 91165 
25 9710050008 
26 9642050614 
27 9670031208 
28 97823 
29 5522 26 314 
30 5522 26 315 
31 5327 33 342 
32 5522 26 316-1 
33 97835 
34 9670050608 
35 5522 26 313-1 
36 91180 
37 90703 
38 9414161600 
39 5522 29 222 
40 90301 
41 9721040008 
42 5522 29 215-3 
43 5522 29 223 
44 5522 29 216 
45 5523 29 221 
46 5430 34 324 
47 5522 29 221 
49 5430 22 124 
50 5430 52 326 

1

-1:! ? 'Y " / -1:! ~ 'Y "' / 15'-5 I 5 5 2 3 z 2 9 o I 
S E C T 1 0 N S E C T I 0 N N U M B E R '-----'--'-----'-__.::-...J 

*V-90~~~-~~~-~~~~*-~0~, t,~~·~~~~~(~-~. 
When . ordering items marked* ,indicate the set number 
because they are available only as a set. 

!lB,g,gf,);/ 
fltli!<:*-4} COMPONENT 

PART NAME 
PARTS N~ 

J'-6 ASSY ARM ASSY 

J' - 6 ASSY ARM ASSY 

i'l:'ii'JI-" ASSY STUD ASSY 
67,88 

STOPPER ASSY 
81,82 

o'JI-" ASSY ROD ASSY 
55,56 

') ?' •.:It· iii " lVI- M 6 X 4 5 SOCKET BOLT M6X45 
BRACKET 

') ?' 'J 1- iii " Jilt- M 6 X 2 0 SOCKET BOLT M6X20 
STAY 

t.t?:J~:J" M3X12 SCREW M3X12 
') ?' '.!1 1- iii " ll.r 1- M 5 X 1 0 SOCKET BOLT M5X10 

PLATE 
LIGHT PROJECTOR 

7"5?''.!11- BRACKET 
;f;Jl.r:'il"- HOLDER 
~7-t- <t~"1 , '"1> RETAINER (LONG, THIN) 
1\"~t.t"~"~ M4 SPRING WASHER M4 
t'\"J~:J" M4X6 SCREW M4X6 
~7-t- <t~"1 , J''J1) RETAINER <LONG, THICK) 
') ?' '.!1 1- ;t; " Jl.r 1- M 8 X 3 5 SOCKET BOLT M8X35 
') ?' '.!11- iii " lVI- M 6 X 1 6 SOCKET BOLT M6X16 
o'.!J~?;f;"Jl.rl- M4X8 HEXAGON BOLT M4X8 
~"11-" GUIDE 
~"11-" GUIDE . 
') ?' '.!11- ;t; " Jl.r I- M 5 X 2 0 SOCKET BOLT M5X20 
~/\"- COVER 
?'f1:'il PLATE 
7"5?''.!.11- BRACKET 
no 17 o 1\" :J t-" P z -1 4 PIPE BAND PZ-14 
1\"~t.t"~"~ M5 SPRING WASHER M5 
t'\"J~:J" M5X6 SCREW M5X6 
') ?' '.!1 1- ;t; " JIJ 1- M 3 X 1 2 SOCKET BOLT M3X12 
t!:Jt.t- OAS-6 1l,.D-2 SENSOR 0AS-6 1LD -2 
7"5?''.:11- BRACKET 
7"o'J? BLOCK 
~/\" - COVER 

PLATE 
LIGHT RECEIVER 

') ?' 'J I- iii " JIJ I- M 5 X 6 SOCKET BOLT M5X6 
BRACKET 
PIPE BAND PZ-16 

Ut'.!ll- M6 U-NUT M6 
SPLIT PIN 1 .6 X16 
NUT 
BALL BEARING 604ZZ 

E - 1) :;.. ? " E - 4 E-RING E-4 
FRONT LAY 
STOPPER 
PIN 
SHAFT 

t5t.t"~"~ PLAIN WASHER 
;t; \\ J(J 1- BOLT 

SPRING 
SPRING 

71 

1 

1 

2 

2 

1 

4 
2 
2 

2 
2 
1 
1 
1 
8 
4 

20 
1 2 

2 
4 
5 
8 
2 
4 
4 
1 
1 
2 
4 
6 
6 
6 
2 
2 
2 
2 
2 
1 
2 
1 
2 
4 
4 
4 
4 
8 
4 
4 
4 
1 
4 
4 
1 
2 



S E c T 1 o N S E C T I 0 N N U M B E R '--.;_;.-"'--'--"'-__;,:.-'----' 

*v-?~~•~••~~~~~~~tv~~~. ~'l~3•~~x~~<~a~. 1
-1!:7~9 ;:/ -1!:7~:a ::/1li-IS- I 5523Z 290 I 

When ordering items marked* ,indicate the set nu ~ ber 1----------------------'· because they are avai !able only as a se t. 

FRONT LAY 

No. 81!,\'l,~.f!J;/ 
tlJJilC::llt~ COMPONENT PARTS 

51 5522 29 173 
52 9660080014 t•.!JI- M8 
53 9710080008 H";jllj"t.J";jl M8 
54 5430 33 122 lj"t.J";jl 
55 90589 '\""? 1};)7" SARI -10 
56 5523 29 165 0'!11-" 
57 5523 29 175 
58 5523 29 181 
59 5523 29 171 y-6 
60 9670063008 ') 7'!.11- iii" lVI' M 6 X 3 0 
61 5522 29 144 
62 5522 29 143 :J"? 
63 5522 29 134-1 
64 91743 :J"31;)1-
66 9670082508 ') 7 '!I 1- iii" J(J 1- M 8 X 2 5 
67 90889 7'"!1:J1. MB1 01 SOU 
68 9684083508 1-.)(;ii:J" M8X35 
69 91749 '\""P 1J;)?" SA4 20B 
7 0 5522 29 113 
71 5430 26 422 
72 5522 29 111 Y-6 
73 5522 29 131 - 1 
74 97160800 1 4 t?lJ"1l";;t M8 
75 5522 29 122 
76 5522 29 112 7 '"!I :J 1. 
77 5640 55 133 lj"1J";jl 
78 9721 1 50008 E- I} J?" E -1 5 
79 5522 29 172 
80 9721120008 E- 1};)?" E -1 2 
81 5486 53 129 1l5 -
82 9410401608 
83 5522 29 133 ?:t - 6 ;!i-( - J(J 
84 9684050608 1-;l;ji:J" M5X6 
85 5522 29 142 ?:t - 6 
86 9684040608 1-.)(;ji:J" M4X6 
87 5522 29 132 - 1 iii" J(J 1-
88 5522 29 141-2 
89 9721080008 E- 1J;)?" E-8 
90 5522 29 153 iliJ(J9"-
91 5522 29 151 
92 9680060608 1-;l;ji:J" M6X6 
93 5522 29 152 
94 5522 29 121 - 1 y - 6 
95 5522 29 135-1 iii\\ J(J 1-
96 5522 26 364 
97 5522 26 365 
98 9670081608 ') 7 '!I 1- iii " J(J 1- M 8 X 1 6 
99 5523 29 222 - 1 

100 9684030408 1-.)(;ji:J" M3X4 
1 01 5480 51 363 
102 5522 26 368-1 
103 9670041008 ') 7 '!I 1- iii " J(J I- M 4 X 1 0 

72 

PART NAME 
NQ 

STUD 
NUT M8 
SPRING WASHER M8 
WASHER 
BEARING SARI-10 
ROD 
STUD 
LINK PIN 
ARM 
SOCKET BOLT M6X30 
BRACKET 
SHAFT 
P I N 
JOINT 
SOCKET BOLT M8X25 
BUSHING MB1015DU 
SET SCREW M8X35 
BEARING SA4 20B 
SET SCREW 
PLAIN WASHER 
ARM 
PIN 
PLAIN WASHER M8 
STUD 
BUSHING 
WASHER 
E-RING E-15 
STUD 
E- RING E-12 
COLLAR 
SPRING PIN 4X16 
WORM WHEEL 
SET SCREW M5X6 
WORM 
SET SCREW M4X6 
BOLT 
STUD 
E-RING E-8 
HOLDER 
SHAFT 
SET SCREW M6X6 
INDICATOR 
ARM 
BOLT 
RETAINER (SHORT, THIN) 
RETAINER (SHORT, THICK) 
SOCKET BOLT M8X16 
FRONT LAY 
SET SCREW M3X4 
PLAIN WASHER 
PLATE 
SOCKET BOLT M4X10 

1111~ 
O'ty 

3 
4 
2 
3 
1 
1 
1 
1 
1 
8 
2 
2 
1 
2 
2 
4 
2 
2 
2 
1 
1 
1 
2 
2 
2 
2 
2 
2 
4 
2 
2 
2 

10 
2 
2 
1 
2 
2 
2 
2 
2 
2 
1 
1 
2 
2 
4 
1 
4 
2 
1 
2 
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I 
=?xJ'7~t-"? 

. FRONT LA Y DRIVE I 

r
====J:-1!~=-Yl!~:___ -t!~-Y B ~--it SECTION SECTION NUMBER ~----;:-------. 5523Z 295 I 
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':?I?7'?f-".; 

FRONT LAY DRIVE 

NQ -e, 1-~"tjSET Na 
l!II~S~ PART lla 
5522 27 430 

5522 27 440 

5522 29 160 

5522 29 410 - 3 

5522 29 420-1 ' 

5523 29 1 50 

5523 29 190 

5523 29 370 

5523 29 390 

1 5522 29 334 
2 9723350008 
3 5522 25 1 81 
4 90315 
5 5522 25 182 
6 5522 25 191 
7 5522 29 333 
8 5522 29 331-1 
9 9670082508 

10 91637 
11 9670081508 
1 2 5522 29 346 
1 3 5522 29 345 
1 4 5430 25 234 
1 5 9670082008 
1 6 5522 29 348 
1 7 9672082014 
1 8 5522 29 332 
19 5522 29 382 
20 5523 29 361 
21 9680060608 
22 5522 29 383 
23 9672062514 
24 9710060008 
25 9716060014 
26 5523 29 341 
27 5522 29 343-1 
28 5522 29 342-1 
29 91636 
30 5522 29 381-1 
31 9670061208 
33 5522 29 352-1 
34 5522 29 351 -1 
35 9670081608 
36 5522 29 384 
37 9716080014 
38 9710080008 
39 9670083008 
40 90762 
41 90761 
42 9662080014 

-tr7~s:Y 
SECTION 

"t!~:/u;/:m:.;;;; I 
SECTION NU MBER 5523 Z 295 

* '""-? O>llll~liJII..W,~I;t.tliJrl- ~~ * U"ll.-0>~, ~, Hi~~tf:ltVt= < t!tH'. 
When ordering l t e•s aarked * !indicate the set nuaber 
because they ar e available on y as a set. 

~~~'~COMPONENT PARTS ~ART NAME ®JII: 
Q't.y 

I.IH" - ASSY LEVER ASSY 1 

~:J" ASSY SCREW ASSY 2 

I.IH"- ASSY LEVER ASSY 1 

}.r',!.ll\ 0
- ASSY STOPPER ASSY 1 

87,90 
STOPPER ASSY 1 

87,88 
SCREW ASSY 2 

PIN ASSY 1 
47,48 

7"77'!11- ASSY BRACKET ASSY 
10,82 

}.9'!1r" ASSY STUD ASSY 1 

MAST 
C- IJ :J?" C- 3 5 C-RING C-35 2 
70- IJ- PULLEY 1 

BALL BEARING 6003ZZ 2 
COLLAR 1 
COLLAR 1 
STUD 1 

7"57'!11- BRACKET 1 
SOCKET BOLT M8X25 1 
BALL BEARING 6005ZZC2P5 2 

'17'!11-ili"JIJI- M8X15 SOCKET BOLT M8X15 2 
HOLDER 1 

70- IJ- PULLEY 1 
COLLAR 3 
SOCKET BOLT M8X20 5 
SPACER 1 

o'.!):IJ?ili"Jld- M8X20 HEXAGON BOLT M8X20 1 
STUD 1 

:1:1£. CAM 1 
HOLDER 1 

J-;(~:J" M6X6 SET SCREW M6X6 1 
:1:1£. CAM 1 
a '!I :1:1? iii" JIJ 1- M 6 X 2 5 HEXAGON BOLT M6X25 6 

SPRING WASHER M6 6 
t5+J":IJ"~ M6 PLAIN WASHER M6 6 
:IJL..:J"? SHAFT 1 
:to- KEY 2 

KEY 1 
iii\\ - JIJ'\ \\ J> IJ J? \\ BALL BEARING 6007ZZC2P5 1 
'\ \\ J> IJ J? \\ ;t +J I BEARING HOLDER 1 
'17',!.11-ili"lbl- M6X12 SOCKET BOLT M6X12 1 

GEAR 1 
CAM HOLDER 1 

') 7 ':H iii " Ill t- M 8 X 1 6 SOCKET BOLT M8X16 6 
:I:Jt.. CAM 1 

PLAIN WASHER M8 4 
H"~+J":IJ"~ M8 SPRING WASHER M8 7 
'17'!11-ili"lbl- M8X30 SOCKET BOLT M8X30 4 
o'!I?'J'!I:Ji>- AW07 LOCK WASHER AW07 1 
O'.:J?t'.!) 1- AN07 LOCK NUT AN07 1 
t'.!)f- M8 NUT M8 1 
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FRONT LAY DRIVE 

No. 
43 90427 
44 5522 29 161 
45 5523 29 151 
46 9.0446 
47 90231 
48 5523 29 191 
49 9722200008 
50 90389 
51 9660100014 
52 9710100008 
53 91677 
54 5522 29 180 
55 9722120008 
56 5480 56 138 
57 5522 27 441 
58 5523 27 444 
59 5522 27 443 
60 5522 27 442-1 
61 5522 27 450 
62 5523 27 422 
63 5523 27 424 
64 9660080014 
65 9710120008 
66 9660120014 
67 5523 29 394 
68 9684060808 
69 5522 27 431 
70 5523 29 392 
71 5523 29 391 
72 9670083508 
73 911 .62 
74 91161 
75 91160 
76 9722250008 
77 9670051008 
78 5640 57 124 
79 5523 29 192 
80 9721100008 
81 5523 29 164-1 
82 5523 29 371 
83 5523 29 372 
84 5430 26 422 
85 5522 29 413 
86 9721030008 
87 90878 
88 5522 29 421-1 
89 5522 29 412 
90 5522 29 411-3 
91 5523 29 422 
92 5430 24 412 
93 9670081208 
94 5522 29 433 
95 5522 29 437 
96 5522 29 430 
98 5300 59 565-1 
99 5523 29 434 

100 9670041208 
1 01 97646 
102 5523 29 438 

-1!:7~g:/ 

S E C T IO N 
-e :7 ~ 9 :/'fK:-5 1 s s 2 3 z 2 9 s 
S ECTI ON NUMB ER 

*"""-? o:>aB,\'H;t$cll,~~i~ihl l, ~ ~ * ttA;o:>~. ott ., ~ $-f}~d:)t L- 'L < t.i~ ~'. 
When ord e r i ng it ems mar ked* ,ind i cat e the se t num ber 
becau se t he y a r e a va i lab le only a s a s e t . 

BB.ll. ~fiJ;/ 
~~~~ COMPO NENT P ART S 
= - ~·~~·y~~?" HK1212 
1.11\"-
;;t:,• 
J"'!I::J~ MB1212DU 
t1' 1J~ I RT 812 

c-•J~?· c-20 
7-?7-~'J'!I::J't> AS2035 
t'!l~ M10 
1\";;tiJ"tJ";;t M10 
=- ~" 111~" r ·r~ 7 • R L M 2 s 2 5 
tJL.J:tor-
C- lj ~? • C -1 2 

tJL.J:tor-
0'!1~" 

t·~ ~ M8 
1\":itiJ"tJ";;t M12 
t'!l~ M12 

ht;;t;:.,• M6X8 
1.11\"-

') 7 '!I ~ iii " lv ~ M 8 X 3 5 

7- 1J-J" PB-4 
)

0 ??" PA - 4 
C- lj ~? • C- 2 5 
') 7 '!I ~ iii" IH M 5 X 1 0 
iJ"tJ";;t 

E - 1) ~? \\ E - 1 0 

E- 1J~?" E-3 
J"'!I::J~ MB1615DU 

iJ"t.J":;t 
') 7 ·~ ~ iii " lv ~ M 8 X 1 2 

IJ~? ASSY 

'J7'!1~ili"IH M4X12 
'JvJ-f~" AS-05N 200V 
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P ART NAM E 
Mn 
NEEDLE BEARING HK1212 
LEVER 
SCREW 
BUSHING MB1212DU 
INNER RACE IRT 812 
PIN 
C-RING C-20 
THRUST WASHER AS2035 
NUT M10 
SPRING WASHER M10 
NEEDLE BEARING RLM2525 
CAM FOLLOWER 
C - R I N G C - 1. 2 
WASHER 
SCREW 
PIN 
PIN 
SPRING 
CAM FOLLOWER 
ROD 
LINK PIN 
NUT M8 
SPRING WASHER M12 
NUT M12 
SPACER 
SET SCREW M6X8 
LEVER 
SPACER 
STUD 
SOCKET BOLT M8X35 
NIPPLE PD - 4 
SLEEVE PB-4 
PLUG PA-4 
C-RING C- 25 
SOCKET BOLT M5X10 
WASHER 
PIN 
E-RING E-10 
SPRING 
BRACKET 
MAST 
PLAIN WASHER 
SPRING 
E- R I N.G E-3 
BUSHING MB1615DU 
STOPPER 
PIN 
STOPPER 
STUD 
WASHER 
SOCKET BOLT M8X12 
PIN 
SPACER 
LINK ASSY 
SPRING 
PIN 
SOCKET BOLT M4X12 
SOLENOID AS-OSN 200V 
BRACKET 

1Ul~ 
Q'ty 

2 

2 
4 

1 
1 
2 
1 
1 
2 
1 
1 
1 
2 

1 

2 
1 

1 
2 
1 
1 
1 
3 
1 
1 
1 
1 

1 

1 
1 
2 
1 
2 
3 
2 
1 
2 
1 

1 
1 

2 
1 
1 
1 
4 
1 
1 



FRONT LAY DRIVE 

No. 
103 
104 
105 
106 
107 
108 
109 
1 1 0 
1 11 

-u..., Hli'~jS E T Nn 
!l6.1'1.~Ht PART No 

9660040014 
9710040008 
5522 29 436 
9672040614 
5486 38 143-1 
90628 
9648061214 
90330007 
5430 35 314 

-t??~s:,/ 

SECTION 
~ 7 ':/ "' ;;'1it"5 I s 52 3 z 2 9 5 
S E C T I 0 N N U M B E R L--=.-=-.=:...::...:=--::.....:..:::_---1 

*""'-~ O>&ii~I:I.$8/,""CIU:Si!f! l- "C'~ 'j;-l:!"A..O>"C', -\I., ~ ji=~"C'i10~VC < t!~ ~'. 
When ordering items ~arked *,indicate the set nu •be r 
because they are available only as a set. 

llB.IP.~fil;/ · 
m~JI:~ COMPONENT PART S 

t'JI- M4 
H";;tiJ"'JJ";;t M4 

o 'J 1J ? ifi" Jill- M 4 X 6 

iJ:;~J;;t;J" M6X12 
j"-(IJ~ LM2525*B 
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PA RT NAME 
No 

NUT M4 
SPRING WASHER M4 
STOPPER 
HEXAGON BOLT M4X6 
PIN 
SNAP PIN SSP-4 
SCREW M6X12 
INNER RACE LM2525*B 
SPACER 

j!!Jl!( 
Q'ty 

4 
4 
1 
2 
1 
2 
3 
2 
1 



17<-•"-7C-£ 
FEEDER FRAME 1"""', SECTION 
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-t!~y a :..-•~ 
SECTION NUMBER 5523Z 310 I 



71-9"-7l.J-l. 
SECT 1 ON SECT I ON NUMBER '--.::....::..-=-.:;...;:__;::_.:..=.__J 

FEEDER FRAME 
1

-tr 7 v s /' "{!' 'l :/ g / *""' 1 5 5 2 3 z 3 1 o 

*""--'/ o:>llt!.\':,l;l:.lj181,1:'1Ulill!l--c ~ *itA.-OYt!', ott.,. Hl\!-l}'l:'tl;:ltV~ ( f.! 'ts ~'. 
Whe n ordering items marked * ,indicate the se t number 

No. 
5523 31 130 

5523 31 140 

. because t hey are av ailable only as a se t. 

il~.IJ!~f.!;/ 
-UfhJ<$-1} COMPONENT 

71.1-l. ASSY 
13,16 

}.7- ASSY 
40-43 

PART NAME 
PARTS Na 

FRAME ASSY 

STAY ASSY 

i!!l~ 
O' t y 

1 

1 

1 9670052508 ~~~~m"~~ M5X25 SOCKET BOLT M5X25 2 
2 9410052008 }.7°~~7"t 0 ~ 5X20 SPRING PIN 5X20 4 
3 9670083508 ~~~~$"~~ M8X35 SOCKET BOLT M8X35 6 
4 9670083008 ~~~~$"~~ M8X30 SOCKET BOLT M8X30 18 
5 5523 31 112-3 71-9"-7l.J-l. FEEDER FRAME 1 
6 9670081208 ~~~~$"~~ M8X12 SOCKET BOLT M8X12 4 
7 5582 31 156 7"5~'H BRACKET 4 
8 5582 31 155-1 }.7 - STAY 2 
9 9670063008 ~~~~$"~~ M6X30 SOCKET BOLT M6X30 4 

10 9670081608 ~~~~$"~~ M8X16 SOCKET BOLT M8X16 4 
11 9670082508 ~~~~$"~~ M8X25 SOCKET BOLT M8X25 16 
12 9670122008 ~~~~$"~~ M12X20 SOCKET BOLT M12X20 4 

~1~3~~5~572~3~3~1~1~3~1 ____ ~7~1.1~-~l.~----------------~F~R~A~M~E----------------------------~11 II 
14 5523 31 1 19 }.7- STAY 
15 9672123514 o~~7$"~~ M12X35 HEXAGON BOLT M12X35 2 
16 5300 32 568 7'"J':JJ.. BUSHING 8 
17 5522 31 126-1 }.'j'- STAY 1 
18 9670062508 ~~~~$"~~ M6X25 SOCKET BOLT M6X25 4 
19 9716120014 t?+t"~"~ M12 PLAIN WASHER M12 7 
20 9672122514 0~~7$"~~ M12X25 HEXAGON BOLT M12X25 1 
21 5486 31 138 }.'\ 0 -+t - SPACER 2 
22 9410602008 }.7°~~7"t 0 ~ 6X20 SPRING PIN 6X20 4 
23 5523 31 117 }.'\ 0 -+t- SPACER 1 
24 5523 31 116- 1 }.7 - STAY 1 
25 9670123508 ~~~~$"~~ M12X35 SOCKET BOLT M12X35 2 
26 9670124508 ~~~~m"~~ M12X45 SOCKET BOLT M12X45 4 
27 556011 114 t 0 ~ PIN 2 
28 5522 31 117 - 5 71.1-l. FRAME 1 
29 5522 31 119 }.7- STAY 1 
30 9670122508 ~~~~$"~~ M12X25 SOCKET BOLT M12X25 2 
31 9670125008 ~~~~$"~~ M12X50 SOCKET BOLT M12X50 10 
3 2 9 71 01 2 0 0 0 8 1\" ~ +t" ~" + M 1 2 SPRING WASHER M 1 2 6 
33 5522 31 136 }.7- STAY 2 
34 5523 31 114 71.1-l. FRAME 1 
3 5 5 5 2 2 3 1 1 9 1 ':J" 'I>~ :t: $ " Ill ~ J A C K B 0 L T 2 
36 9662160014 t~~ M16 NUT M16 2 
37 5523 31 1 15 }.7- STAY 1 
38 5430 11 411 ':J"'l>~:t:9"1 FOOT BASE 2 
39 5523 31 160 }.'j'- STAY 2 
40 90730 l\ 0 -t.l - t"3? 1.6X5 RIVET 1 . 6X5 4 
4 1 5 5 2 2 3 1 1 2 5 }. ~ - Ill S C A L E 1 
4 2 5 5 2 2 3 1 1 2 4 }. ~ - Ill S C A L E 1 
43 5523 31 141 }. 7 - STAY 1 
44 5523 31 126 7°1.1-~ PLATE 2 
45 5486 31 144 }.'\ 0 -+t- SPACER 12 
46 5523 31 122 - 1 1!~9-}.J"- STAY 2 
47 5523 31 125 - 1 }.'j' - STAY 1 
48 5523 31 113 7lJ-l. FRAME 1 
49 5523 38 328 7"o'J7 BLOCK 1 
50 9660120014 t~~ M12 NUT M12 1 
51 5522 38 324-1 }.9~~" STUD 1 
52 5523 31 121 7lJ-l. FRAME 1 
53 5486 31 141 - 1 }.7 - STAY 1 
54 5523 31 124 }.7 - STAY 1 
56 9 71 0 0 50 0 0 8 1\" + +t" ~" + M 5 S P R I N G WASHER M 5 5 
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71-9"-'Jv-L. 

FEEDER FRAME 

-1:< ., ~ jl=-!ll'j S E T No 
No. liHI.'lft~ PART No 

57 9716050014 
58 97318 
59 9642061214 
60 9710060008 
61 5522 31 115 
62 98341001 
63 5640 74 306 
64 5523 31 111-2 
65 9670053008 
66 5523 31 123 
67 5522 31 133 
68 9716060014 
69 9670060808 
70 91180 
71 5522 31 118 
72 9642050814 
73 9670126008 
74 95211 
75 5290 61 151-2 
76 9670051208 
77 5523 74 121 
77 5523 74 122 
78 5523 72 221 
79 99985 
80 9642042014 
81 9716040014 
82 9710040008 
83 9660040014 
84 9670061208 
85 95513001 
85 95513002 
88 9670044008 
89 9670042008 

1

-tr ~ :/ 9 y -tr 7 :/ 9 Y~{} I 55 2 3 z 31 0 I 
SECTION SECTION NUMBER'--~~;_;;:;_~...:...;.--' 

*~-9 Q.>8B.\'1d:t.lll?c,"t:"l:tis~l- 't:'~ *-ttA-Q.>'t:', -1! ., HI~-IJ"t:"il:JtVC < t!.'/5 ~'. 
IVhen ordering items marked * ,indicate the set number 

. because they are available only as a set. 

litl.IH_£~/ 
m~*~ COMPONENT PARTS 

t5l1"1J";jt M5 
ld'.!/7 AZ8112 
t'\"J:it~" M6X12 
H":itlJ"t.J";jt M6 

7.1'.!!7 WD1124 

'Jv-l. (OPS} 
') 7 '.!! 1- ;f;" Ill 1- M 5 X 3 0 

') 7 '.!II- ;f;" Ill 1- M 6 X 8 
no 1 'J o 11"::.. 1-" P z -1 6 
'7"77'.!11-
t'\"J:it~" M5X8 
') 7 '.!! 1- ifi" Jill- M 1 2 X 6 0 

'7"57'.!11-
')7'.!11- ;f;" Ill 1- M 5 X 1 2 
5 '\" Ill < 1 0 0 V - 1 2 0 V > 
7 '\ " Ill < 2 0 0 V - 2 4 0 V > 

'\ " Ill S T - 1 8 C 2 2 0 V 
t'\"J:it~" M4X20 

1\" :it l1" t.J" :it M 4 
t'.!it- M4 
') 7 '.!II- ;f; " Ill 1- M 6 X 1 2 
7:;..'7° RM100V 60W 
5:;..'7° RM220V 60W 
') 7 '.!! 1- ;f; " Ill 1- M 4 X 4 0 
') 7 '.!it- ;f; " Ill 1- M 4 X 2 0 
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PART NAME 
No 

PLAIN WASHER M5 
SWITCH AZ8112 
SCREW M6X12 
SPRING WASHER M6 
BRACKET 
SWITCH WD1124 
PLATE 
FRAME (OPS} 
SOCKET BOLT M5X30 
STAY 
COLLAR 
PLAIN WASHER M6 
SOCKET BOLT M6X8 
PIPE BAND PZ-16 
BRACKET 
SCREW M5X8 
SOCKET BOLT M12X60 
LAMP VL-18-PH 
BRACKET 
SOCKET BOLT M5X12 
LABEL <100V-120V} 
LABEL (200V-240V} 
BRACKET 
BELL ST-18C 220V 
SCREW M4X20 
PLAIN WASHER M4 
SPRING WASHER M4 
NUT M4 
SOCKET BOLT M6X12 
LAMP RM100V 60W 
LAMP RM220V 60W 
SOCKET BOLT M4X40 
SOCKET BOLT M4X20 

@lie 
O'ty 

4 
2 
3 
5 
1 
1 
1 
1 
2 
1 
4 
4 
2 

1 
1 
4 

1 
6 
1 
1 
1 
1 
4 
4 
8 
4 
2 
1 

2 
2 
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1

71'-51"-?1-"? 

FEEDER DRIVE 

r
==========tt~=Ya/~~t~Y:I~a ~/·~ SECTION SECTION N0M I . BER . 5 52 3Z 3 2 0 I 
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71-9"-?1-"? 

FEEDER DRIVE 
1

-ir 7 v s :..-' "tr :/ !/ s :/ •""5· 1 5 52 3 z 3 2 o I 
SECT IO N SECTION NUMBERL.__....:.;_::.....::_-"-~--' 

*v-?0~~a•n~a•~~~~*~~0~ ~ ,~~~~~~~~<~8~. 
Whe n ordering it e ms marked * , i ndicat e the set number 

. because they are available only as a set. 

No. ~, ~*~jSET Nn 
~.1'/dli:~ PART N~ 

5522 32 130-2 

5522 32 540 

5523 32 110 

??'J? ASSY 
49,50 

l17"7v-L. ASSY 
56,58 

5523 32 120-2 ??~f7"1~? ASSY 
26-30 

5560 32 120 ~:;9-b?- ASSY 
37,38 

55 6 0 3 2 1 6 0- 2 iii" Ill 1- ASS Y 
100-102 

5560 32 210 7"5~~1- ASSY 

5640 32 550-1 7~? ASSY 

1 5522 32 124 ~9'.!1 1-" 
2 5582 32 123- 1 
3 9670082008 ') ~ '.!11- iii " Ill 1- M 8 X 2 0 
4 95326004 7"1.;-:t: OPB40-01 
5 9670041008 ') ~ ~ 1- iii " Ill 1- M 4 X 1 0 

14 9684050508 
15 5523 32 133 
16 5523 32 129 iii" Ill 1-
17 5430 23 123 
18 5523 32 125 · 70 -•J -
19 5523 32 135-1 
20 5523 32 134-1 
21 5523 32 126 
22 5523 32 124 
23 9670051008 ')7'.!11-ili"IVI- M5X 1 0 
24 5523 32 131 I' 'J 1-" Ill 
25 9670061208 ') 7 ~ 1- iii " Ill 1- M 6 X 1 2 
26 5523 32 121 - 1 ??'.!If 7" 1~? 
27 5523 32 122-1 
28 90299 
29 5523 32 123 
30 9723420008 c - •J J? \\ c - 4 2 
31 5522 32 514 
32 5523 32 112-2 
33 5522 36 134-1 
34 9684061008 l-.1l:it:J" M6X10 
35 9642061214 t'\"J:it:J" M6X12 
36 9716060014 t5l1"1J";jt M6 
37 90317 
38 5560 32 121 
39 9684060608 1-)l;jt:J" M6X6 
40 5523 36 171 bl. 
41 9672065508 
42 5640 32 551-1 7'.!1? 
43 5640 32 552-2 7"~:J2 

44 5640 32 557 
45 5640 32 553 7" 0'.!1? 
46 5640 32 556 
47 90703 Ut'.!ll- M6 
48 5640 32 555 
49 5640 32 542 7 '".!1 :Jl. 
50 5522 32 541 
51 5640 32 558 ])";jt 

PART NA ME 
PARTS N~ 

PLATE ASSY 

CRANK ASSY 

SUB FRAME ASSY 

CLUTCH DISK ASSY 

COLLAR ASSY 

BOLT ASSY 

BRACKET ASSY 

HOOK ASSY 

STUD 
PLATE 
SOCKET BOLT M8X20 
BRAKE OPB40-01 
SOCKET BOLT M4X10 
SET SCREW M5X5 
KNOB 
BOLT 
PLAIN WASHER 
PULLEY 
PLATE 
PLATE 
SPRING 
PIN 
SOCKET BOLT M5X10 
HANDLE 
SOCKET BOLT M6X12 
CLUTCH DISK 
COLLAR 

' BALL BEARING 6905ZZ 
SPACER 
C-RING C-42 
CO LL AR 
SHAFT 
SPROCKET 
SET SCREW M6X10 
SCREW M6X12 
PLAIN WASHER M6 
BALL BEARING 6005ZZ 
COLLAR 
SET SCREW M6X6 
CAM 
HEXAGON BOLT M6X55 
HOOK 
BUSHING 
SPRING 
BLOCK 
PIN 
U-NUT M6 
SPACER 
BUSHING 
CRANK 
SPRING 

83 

i!l~ 
O'ty 

1 

1 

1 

1 

2 

1 

1 

1 

3 
1 
5 
1 
4 
1 
1 
3 
3 
1 
1 
1 
1 
1 
4 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
2 
2 
5 
2 
2 

11 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 



71 -9"-?1-"? 

FEEDER DRIVE 

-t..,.~*~jSET ~ 
No. !l~ .?a~~ PART Na 

52 9716050014 
53 9670102508 
54 5560 32 125-1 
55 9670064008 
56 90887 
57 9672122014 
58 5523 32 111 
59 9670051608 
60 9670052008 
61 9670 1 22508 
62 5523 32 114 
63 5560 32 155 
64 5560 32 116 
65 90699 
66 9670053508 
67 5640 61 163 
68 9710050008 
69 5523 32 113 
70 9670051808 
71 5522 32 117 - 3 
72 921 1 8001 
73 5486 32 113 
74 97621 
75 5640 32 575 
76 5640 32 572 
77 5640 32 576 
78 9670063008 
79 90084 
80 5523 32 140 
81 5560 32 173 
82 5522 32 152 -1 
83 9642050814 
84 90117001 
87 97 1 5120014 
88 90707 
89 9721080008 
90 5522 32 154 
91 9670050808 
92 5560 32 153 
93 5522 32 141 
94 5522 32 144 
95 5522 32 142-1 
96 90204 
97 5522 32 143 
98 9710120008 
99 9660120014 

100 5522 34 231-1 
101 9410402008 
102 5560 32 161 - 2 
103 5486 31 138 
104 5522 32 180 
105 9670 1 22008 
106 5640 35 554 
107 5522 32 145 
108 9670081608 
110 9684060808 

-l!'l'Vg:/ 
SEC T IO N 

-e 'l' v 11 ;/:m=-'J5- I 5523Z 320 
S E C T I 0 N N U M B E R L..--=:.~~;;.,_.::..=-=---' 

*~-90$ftM~.?a~ M-~L~~ ~~~0~, -t. .,.~ ~·~mXL~ <~3~. 
Wh e n o r der i ng l te ms mar k ed * , i ndica t e t h e set nur.~be r 
be c ause the y a r e av a i lab l e on ly as a set. 

8~0 ~~~ PART NA ME 
~~~4 CO MPON E NT PAR TS ~ 
t7'"~"* M5 PLAIN WASHER M5 
V~'l-*"~1- M10X25 SOCKET BOLT M10X25 
I.J 1\"- LEVER 
V~'l-*"~1- M6X40 SOCKET BOLT M6X40 
7",~2 MB2512DU BUSHING MB2512DU 
o'~?m"~l- M12X20 HEXAGON BOLT M12X20 
71; - L FRAME 
V~'l-*"~1- M5X16 SOCKET BOLT M5X16 
V~'t-m"~l- M5X20 SOCKET BOLT M5X20 
V~'t-m" lld· M12X25 SOCKE T BOLT M12X25 
~9,1-" STUD 
~7- COLLAR 

Ut'l- M5 U-NUT M5 
V~'l-*"~1- M5X35 SOCKET BOLT M5X35 

1\" :11'" ~" * M 5 SPRING WASHER M 5 
~9,1-" STAY 
V~'l-t"~l- M5X18 SOCKET BOLT M5X18 

1\l-;l 3 .3 X2 . 0X3 . 5 PIN 3.3X2 .0X3.5 
~7o~~?" S P RING 
VI.JJ11-"AS-20NJ708-328 SOLENOID AS-20N J708-328 

~~o_,_ SPACER 
V~'l-t"~l- M6X30 SOCKET BOLT M6X30 
91E~?"~"~I-750H100 TIMING BELT 750H100 
Y-L ARM 

t~"J:11~" M5X8 SCREW M5X8 
7° - ~- FIP3075 PUL LEY FIP3075 
t7'"~"=11 M12 PLAIN WASHER M12 
Ut'l- M12 U-NUT M12 
E-~~?" E-8 E-RING E- 8 
7o1;-r . PLATE 
V~'"*"~r M5X8 SOCKET BOLT M5X8 

o-7 - ROLLER 
m"~r BOLT 

iii" - J~ ~" Y 1J ~?" 6 0 0 1 Z Z B A L L BEAR I N G 6 0 0 1 Z Z 
7~~3~Y-L TENSION ARM 
1\"*'"~"* M12 SPRING WASHER M12 
t'l- M12 NUT M12 

~7°~~?"t0 ~ 4X20 SPRING PIN 4X20 
ili"~r BOLT 

j~~3~ 7"5~'1- TENSION BRACKET 
V~' l- ili"~r M12X20 SOCKET BOLT M12X20 
1\":11 SPRING 

V~'l-ili"~r M8X16 SOCKET BOLT M8X16 
1-J*~" M6X8 SET SCREW M6X8 
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~If( 
Q'ty 

5 
1 

2 
2 
1 
1 
1 
2 
5 
2 
2 

9 
2 
1 
6 
1 
2 
1 
1 
1 

1 
1 

1 
1 
1 
1 
1 
4 
1 
1 
1 
4 
2 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 

1 
1 
2 
1 
1 
2 
2 
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7-f-..," ~ -"\:J'J'7 

FEEDER SPEED CONTROL p=====~~==~~?=Ya~~~~~~~ 
~_,.,. "/:.-'3~-~ 

SECTION SECTION NUMBER ,----;:-- ---- 5523Z 325 I 
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71-9" - '\:J'}? -t!;7V.,/ 
SECTION 

-e 7 v g /*~ I 55 2 3 z 3 2 5 
SECTION NUMBER 

FEEDER SPEED CONTROL *7-?0:>Ilil,l'l,l;t.Ql,\'l,~l:t:l:lif.(L,~~'itit..Vo:>~, -tr, ~*iit~it)tVC<~<'E~'. 
When ord e ring items marked* ,indicate the set number 
becaus e they ar e available only as a s e t. 

-t!" 1- 3:-1'1- j S E T Nn No. H6 .f:s~ "l PART No. 
jQ)lf{ 
()' ty 

83~~~~ PA RT NAME 
+t!iX:~~ COMPONENT PAR T S No. 

5523 32 33a '\"J' 1J:J?" t.JI\"- ASSY BEARING COVER ASSY 1 
29-31 

5523 32 34a r~b ASSY ARM ASSY 1 

5523 32 35a ~9,~" ASSY STUD ASSY 1 
16-19 

5523 36 11a ~"1>- ASSY GEAR ASSY 

5523 36 120 ~"1>- ASSY GEAR ASSY 1 

5523 36 140-2 ~1>7~ ASSY SHAFT ASSY 1 

5523 36 150 T:J~3:J ASSY TENSION ASSY 1 

5523 36 16a T:J~3:J o-7- ASSY TENSION ROLLER ASSY 1 
53-56 

1 9721100008 E- 1J:J?" E-1a E-RING E- 1a 1 
2 5480 51 343 PLAIN WASHER 1 
3 91705 --~"~'\"J'~:J?" HK1612 NEEDLE BEARING HK1612 2 
4 5523 32 341 r-L ARM 
5 9a250 - ~"~'\"J'~:J?"TLA1212Z NEEDLE BEARING TLA1212Z 1 
6 5523 32 344 SPRING GUIDE 1 
7 90231 t1 1J:J I RT 812 INNER RACE IRT 8 1 2 1 
8 5523 32 343 PIN 1 
9 9642032a14 t'\"J:it~" M3X20 SCREW M3X20 2 

10 9710a3oaa8 J)";;tfj"t.J";;t M3 SPRING WASHER M3 2 
11 97812 7d'H TL-Q3 SWITCH TL-Q3 1 
12 96700612a8 '} 'J ':J ~ i1i " Ill ~ M 6 X 1 2 SOCKET BOLT M6X12 8 
13 5523 32 334 7" 7'J':J ~ BRACKET 1 
14 5523 32 342 PIN 1 
15 90582 i1i"-lll'\"? 1J:J?" 6200ZZ BALL BEARING 620azz 1 
16 91296 = ':J 7 ° Ill A - 6 M F NIPPLE A- 6MF 1 
17 90951 t1~"J IR12X16X14D INNER WHEEL IR12X16X14D 1 
18 9a329003 t1•J"J IR12X16X12 INNER RACE IR12X16X12 1 
19 5523 32 351 STUD 1 
20 90700 Ut':J~ M8 U-NUT M8 
21 9716080014 PLAIN WASHER M8 2 
22 564a 57 452 J)";jt SPRING 1 
23 5523 32 345 7"o'J? BLOCK 
24 9670082008 'J'J':J~ili"lll~ M8X20 SOCKET BOLT M8X20 4 
25 9684a6a608 hl:;t~" M6X6 SET SCREW M6X6 1 1 
26 9670a62a08 '} 'J ':J ~ iii" Ill ~ M 6 X 2 a SOCKET BOLT M6X2a 6 
27 5640 33 656 INDICATOR 1 
28 5523 32 337 COLLAR 1 
29 97234aaao8 C - IJ J? \\ C - 4 0 C-RING C-40 1 
30 9a319 BALL BEARING 62a3ZZ 2 
31 5523 32 331 '\ \\ y IJ J? \\ t.J I)" - BEARING COVER 
32 964204a814 t'\"J;;t~" M4X8 SCREW M4X8 3 
33 971604a014 PLAIN WASHER M4 3 
34 5640 23 202 SCALE 
35 5523 32 336 PLATE 
36 9670122008 '} 'J ':J ~ i1i" Ill ~ M 1 2 X 2 a SOCKET BOLT M12X20 3 
37 5523 32 335 1\?~ \\ "J?" HOUSING 1 
38 5523 32 114 STUD 3 
39 5523 32 333 CAM 1 
4a 5523 32 332 t.Jb CAM 1 
41 5522 36 134-1 SPROCKET 
42 9684a61a08 hl;;t~" M6X1a SET SCREW M6X1a 2 
43 5523 36 135 CHAIN 1 
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71-')."-'\:J'}? -t!::'IV'e:.-­
SECTION 

: :c~ ~ ~~~UMBER L..l __;;.5..=5..=2:....:3:....:Z=--=-3.:::.2..=5 _ _, 

FEEDER SPEED CONTROL *~-,~~~~~~~~~~~~~*~~~~. ~,~•~~ax~~<~a~. 
Wh en ordering items marked * ,indicate the set number 
because they are available only as a set. 

N~ ~-~ ~1!:·~;SET Nn 
ll~oli.~.j;f PART Nn 

ll6oli.~~/ 
-lt!il<:1!: ·~ C 0 M P 0 N E N T 

PART NAME 11Jlljc 
PARTS Nn O'ty 

44 9710080008 1\"~iJ"ti"~ M8 SPRING WASHER M8 2 
45 9660080014 t'!l t- M8 NUT M8 2 
46 5523 36 1 1 4 7,').'!11-" STUD 2 
47 90312 it." - Ill'\ "Y 1J'J?" 6002ZZ BALL BEARING 6002ZZ 6 
48 9722150008 C- IJ:J?" C-15 C-RING C-15 4 
49 5523 36 133 1J"11'" GUIDE 1 
50 5523 36 134 7,').'!11-" STUD 1 
51 5523 36 1 31 7.').', 1-\\ STUD 5 
52 5523 36 1 32 1J"11-" GUIDE 1 
53 90308001 m" - 111"'" J> •J :; ? " 697ZZ BALL BEARING 697ZZ 2 
54 5523 36 161 o-5 - ROLLER 1 
55 5523 36 162 7.'\0-ij- SPACER 1 
56 9723170008 C -IJ'J'/" c-17 C-RING C- 1.7 2 
57 5522 36 11 2 - 1 7.7°0?''!11' SPROCKET 1 
58 5523 36 11 7 7.711'" ~"? SHAFT 1 
59 9660060014 t •,t- M6 NUT M6 2 
60 9710060008 1\"~iJ"tJ"~ M6 SPRING WASHER M6 3 
61 5523 36 116 tO J PIN 1 
62 90409 t1 1J'J LRT5710 INNER RACE LRT5710 1 
63 5523 36 125 ?7'!1'f CLUTCH 1 
64 5523 36 124 A'\\\ IJ:f: - KEY 1 
65 5523 36 11 2 =1'"1> - GEAR 1 
66 9723320008 C -IJ:J'/" c-32 C-RING C-32 2 
67 5523 36 123 1J?- COLLAR 1 
68 9721060008 E·-IJ:J?" E-6 E-RING E-6 1 
69 5523 36 164 7.'\0-ij- SPACER 1 
70 5523 36 165 'f:t-'J CHAIN 1 
71 5523 36 163 tO J PIN 1 
72 5522 36 122-1 7.7°0?'',1- SPROCKET 2 
73 9670051408 'J ,. ., t- m" tv t- M5X14 SOCKET BOLT M5X14 1 
74 5523 36 11 5 ::t1J:t1'). PLATE 1 
75 5523 36 126 1J?- COLLAR 1 
76 5523 36 1 53 it. II!')."- HOLDER 1 
77 5523 36 122 =1'"1>- GEAR 1 
78 5523 36 141 ~1>71' SHAFT 1 
79 90214 m " - 111"' " Y • J :; ? " 6000ZZ BALL BEARING 6000ZZ 3 
80 5523 36 148 J7" KNOB 1 
81 91343001 707'J~"1>- PBF - 6 PLUNGER PBF - 6 1 
82 5290 54 339 ., =<'::. KNOB 1 
83 5430 35 314 7.'\0 - ij- SPACER 1 
84 9642061014 t'\"J~~\\ M6X10 SCREW M6X10 1 
85 9716060014 t5i1"1J"~ M6 PLAIN WASHER M6 3 
86 5523 36 1 1 3 71.1 - L. FRAME 1 
87 5523 36 1 42-1 =1'"1> - GEAR 1 
88 9410402508 A701J:J'/"tO'J 4X25 SPRING PIN 4X25 3 
90 5523 36 143 =1'"1> - GEAR 1 
91 9670084008 'J ,. ., t- m " 111 1- M8X40 SOCKET BOLT M8X40 2 
92 5523 36 145 i1ifll')." - HOLDER 1 
93 5523 36 144 7.9'!11-" STUD 2 
94 5523 36 146 ~1>71- SHAFT 1 
95 5430 34 453 1J5 - COLLAR 2 
96 9684050608 !-;(~~\\ M5X6 SET SCREW M5X6 2 
97 5523 36 147 7,70 IJ;)'/" SPRING 2 
98 5523 36 11 8 it.JlJ')."- HOLDER 1 
99 9721080008 E- IJ:J?" E- 8 E-RING E-8 1 

100 5430 53 225 t?t.t"tJ"~ WASHER 1 
1 01 9723260008 C-IJ:J?" C-26 C-RING C- 26 2 
102 5523 36 1 51 j'J~3'J TENSION 1 
103 5523 36 1 52 to:; PIN 1 

88 



89 



I H-1\"1'7" 
AIR VALVE \"""·~ SECTION 

90 

-i!~y=;.,-·~ 
SECTION NUMBER 5523Z 330 I 



IJ> - 1\" 1117" 

AIR VALVE 

Na -e , ~ *-l!l' / s E T Na 
!ltl.?.~-13- PART Na 

5523 33 110 

5523 33 120-1 

5523 33 130- 2 

5523 33 1 50-1 

5523 33 160-1 

5523 33 1 70-1 

5523 33 180 

1 90913006 
2 5523 33 197 
4 9648061614 
5 5523 33 1 81 -1 
6 9670081208 
7 9650051514 
8 5300 12 224 
9 5310 52 1 21 

10 5523 33 1 86 
11 5640 11 222-1 
1 2 5523 33 184 
1 3 5430 14 11 5. 
14 91193 
1 5 5523 33 194 
16 5523 33 1 85 
1 7 90515 
1 8 9723300008 
19 9410402008 
20 9410403508 
22 5523 33 134 
24 91217 
25 5523 33 196 
26 5640 33 691 
27 5640 32 353 
28 5640 33 692 
29 5523 33 132 
30 5523 33 195 
31 5523 33 1 83 
32 5640 33 603 
33 5523 33 1 82 
34 9670068001 
36 5523 33 1 42-1 
37 9648030614 
38 5523 33 1 31 -1 
39 9672081614 
40 5523 33 145 
41 5523 33 163 
42 5523 33 164 
43 5523 33 1 71 
44 5523 33 1 51 -1 
45 9670053008 
46 5523 33 161-1 
47 5523 33 162 
48 5523 33 155 
49 5523 33 1 56 

1

-t! ~ ~ a :..-' -!'! ~ ~ 9 :..-'ilt.;s I 55 2 3 Z 3 3 0 
SECTION SECTION NUMBER'----'------'-__:.--' 

*~- IJ <1.>$8l.li.ll1.r.~IU>ill! t., ~:!! *'lt/1..<1>~. -e" ~ S·iit~i'£)(Vc < t.:t5 ~'· 
When orderi ng items marked * ,indicate the set number 
because they · are avai l able only as a set. 

~m~f#j 
.flUtii"'t COMPONENT 

7"o~? ASSY 

711-l. ASSY 
56,57,60-62 

1\?:J" :J?" ASSY 

7"o'.!l? ASSY 

7"o'.!l? ASSY 

PART NAME 
PARTS Na 

BLOCK ASSY 

FRAME ASSY 

HOUSING ASSY 

BLOCK ASSY 

CENTER PLATE ASSY 

BLOCK ASSY 

ll"f2 - l. 7"o'.!l? ~SSY BLOCK ASSY 
31-33 

ili-A? 1J'.!I7° 30 ( 1 A) HOSE CLIP 30(1A) 
ifi-A HOSE 
tt5J~:J" M6X16 SCREW M6X16 

BRACKET 
') 7 '.!! ~ iii " ltd- M 8 X 1 2 SOCKET BOLT M8X12 

SCREW M5X15 
PLATE 

Ill\"- <?o> LEVER (BLACK) 
PLATE 
NIPPLE 

1) " Ill 7 " 7 " a~ 7 VALVE BLOCK 
NIPPLE 

/)":J~" 26 BAND 26 
7"oJ'-ili-7-. HOSE 
1)" Ill 7" VALVE 
0 1) J 'J \\ p- 2 4 0 - RING P-24 
C - IJ'J 'J \\ C - 3 0 C-RING C- 30 

SPRING PIN 4X20 
SPRING PIN 4X35 
PIPE 

ili - AhttJt?" 17 CLAMP 17 
. l)"f2-L. ili-A VACUUM HOSE 

71 lv 5!- iii" :r " 1 - FILTER BODY 
7111151- FILTER 
711119 - 1:/t- FILTER INNER 

PIN 
SUCKER HOSE 
PIPE 
PIPE 

7"o'.!l? BLOCK 
') 7 '.!1 ~ iii " lv ~ M 6 X 8 0 SOCKET BOLT M6X80 
/)":f:2-L.7°ll-~ VACUUM PLATE 

SCREW M3X6 
)\?:; \\ J 7 \\ HOUSING 
a '.!ltJ 7 iii" ltd- M 8 X 1 6 HEXAGON BOLT M8X16 

WASHER 
J\"f2-L. T"1A7 VACUUM DISC 
15! )\ \\ ~ LEAF SPRING 

PIN 
7"o'.!l? BLOCK 
') 7 '.!1 ~ iii" Ill ~ M 5 X 3 0 SOCKET BOLT M5X30 

CENTER PLATE 
BUSHING 

'E'J5!- T"1A7 DISC 
:; -Ill SEAL 
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1 

1 

1 

1 

1 

1 

4 
2 
2 

4 
1 
1 
1 
1 
6 
1 
1 
2 
1 
1 
2 
1 
3 
1 
2 
8 
2 
1 
1 
1 

2 
2 
2 
1 
2 
1 
8 

1 

1 
1 

2 
2 
1 
1 
1 
2 



:rJ'-1)" lll7" 

AIR VALVE 

No. 
50 5523 33 152 
51 5523 33 154 
52 5523 33 122-2 
53 5523 33 124 
54 9660100014 
55 5523 33 123 
56 90324007 
57 90357003 
58 5523 33 172 
59 5523 33 153 
60 5523 33 121-1 
61 90324006 
62 90357002 
63 5523 33 125 
64 9648050814 
65 5523 33 116 
66 5290 36 355-1 
67 5523 33 115 
68 5523 33 113 
69 5523 33 111 
70 5523 33 114 
71 5523 33 193 
72 9670065501 
73 5523 33 191 
74 5523 33 192 
75 5523 33 112 
76 90904006 
77 90904005 
78 9716060014 
79 5523 33 135 

SECTION SECT I ON NUMBER'--~-=-::...;;;..-=..~-...J 

1

-1! ~ V a Y -!! ~ V a Y1!'-'i':T I 55 2 3 Z 3 3 0 

*v-~GMA~~A~~-~~~~~V~~~. ~7~$~~~X~~<~• 0. 
When orderi ng it ems marked * ,indicate the set number 

. becaus e th e y a r e avai l ab l e only as a set. 

ll~.fl.£{$/ 
m~~~ COMPONENT PARTS 

7"oJ'- T"-17.7 

t'.!/1- M10 

=- "\\Ill'\\\ J' IJ:;.. 7\\ T LAM 1 61 6 
::t -(Ill~ -Ill 0 S 1 6 ~ 2 3 

711-£. 

::t-( Ill~ -Ill 0 S 1 0 1 4 3 
711-£. :t.J"-(1-" 

iii" lv r-

7"oJ'- ;tt•J 

7"o':J7 

7"oJ'- no-17o 
') 7 ':J 1- iii " Ill 1- M 6 X 5 5 
7"oJ' - ili-7. 
7"oJ'- ili-7. 

f":J~"'\":J ADK11-20A-0 
f":J~"'\":J ADK11-20AX8 
t5lf":t.J"~ M6 
~-Ill 

92 

PART NAME 
Nn 

PIN 
DISC 
BLOWER PLATE 
PIN 
NUT M10 
BOLT 
NEEDLE BEARING TLAM1616 
OIL SEAL OS16223 
PIN 
PIN 
FRAME 
NEEDLE BEARING BK1015 
OIL SEAL OS10143 
GUIDE 
SCREW M5X8 
BOLT 

. SPRING 
SCALE 
KNOB 
BLOCK 
KNOB 
PIPE 
SOCKET BOLT M6X55 
HOSE 
HOSE 
PIPE 
VALVE ADK11-20A-02C AC200V 
VALVE ADK 1 1-20AX836 AC200V 
PLAIN WASHER M6 
SEAL 

1 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
2 

1 

4 
1 
1 
3 
1 
1 
2 
1 
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BED SUPPORTING SECTION 

94 

-t!~'Y !I:..- •-tl 
SECTION NUMBER 5523Z 340 I 



'\..,1-"~~\\ -1!7V'a:/ -t!?'Y a:/:a;'-JS" I 5523Z 340 
SECTION SECTION NUMBER 

HEAD SUPPORTING *~-? O)lill.?.,l:t.iit.f.o-ciU:!i.!lt...-c~ iit..VO)"C, -t:.., ~ ~4jt'Ci;i;)tV't" < f.£'i'H•. 
When ordering items •arked * ,indicate the set number 
because they are available only as a set. 

No. -e.., ~~·~jSET No. &fl.r.g~/ PART NAME @llfc 
fillo!'l.#""t PART No. tl.liltil!t-lit COMPONENT PARTS N~ Q'ty 

5486 34 160 ~1'71- ASSY SHAFT ASSY 1 
1,2,11 

5523 31 1 50-1 l.."f- ASSY STAY ASSY 1 
5,49 

5523 34 170 ;z:::,l-"7°11-1- ASSY PLATE ASSY 2 
4,5 

5523 34 180 l..T- ASSY STAY ASSY 1 
21,29 

5523 34 190 l..:r- ASSY STAY ASSY 1 
25,27-29 

5523 34 230-1 n::, t-" 111 ASSY HANDLE ASSY 1 
40-42 

5523 34 260-1 1\::, 1- "Ill ASSY HANDLE ASSY 2 
8-10 

* 1 5640 34 571 *"1'- GEAR 2 
2 9410301808 7..70 I):;_,?" tO:_, 3X18 SPRING PIN 3X18 2 
3 5523 34 1 72-1 7°11 - 1- PLATE 2 
4 5523 34 1 71 I:JI-"7°11 -1- PLATE 2 
5 90446 7"..,:J]. MB1212DU BUSHING MB1212DU 4 
6 9670062001 ') 7 ':J 1- iii " Ill 1- M6X20 SOCKET BOLT M6X20 4 
7 5523 34 263 1..'\o-iJ- SPACER 2 
8 5523 34 261-1 J7" KNOB 2 
9 9410302008 7.,70 I):;_,?" tO:_, 3X20 SPRING PIN 3X20 2 

10 5523 34 262-1 ;;t~" SCREW 2 

* 11 5486 34 161 :J1>71- SHAFT 1 
12 5560 34 1 72· ?"'J':J70 GRIP 1 
13 9684060608 1-J;;t:J" M6X6 SET SCREW M6X6 1 
14 5523 34 264 7"o':J? BLOCK 2 
1 5 5640 27 408 l..'\0_.,_ SPACER 2 
16 9721060008 E-•J::,?" E-6 E-RING E-6 2 
1 7 5486 34 213 to:, PIN .2 
1 8 5523 34 184 Y-b ARM 1 
19 5523 34 183 5':J? RACK 1 
20 9648051614 iJ?J;it~" M5X16 SCREW M5X16 8 
21 5523 34 1 81 l.."f - STAY 1 
22 9410502008 7.,701j:;_,?"tO:;_, 5X20 SPRING PIN 5X20 4 
23 9670061601 ') 7 ':J 1- iii" Ill 1- M6X16 SOCKET BOLT M6X16 4 
24 5523 34 194 ?-b ARM 1 
25 5523 34 191 l..:r- STAY 1 
26 5523 34 193 5':J? RACK 1 
27 90730 I\ 0 -1J - t"3? 1 . 6X5 RIVET 1 • 6X5 2 
28 5523 34 195 7..7-111 SCALE 1 
29 5523 34 1 82 tO:_, PIN 2 
30 5523 34 212 •J::;.? LINK 2 
31 5523 34 211 tO J PIN 2 
32 5523 34 213 tO J PIN 1 
33 5523 34 216 '\::,:J:;,to::, PIN 1 
34 9684050508 l-J;;t~" M5X5 SET SCREW M5X5 4 
35 9670103001 ') 7 '.!11- iii \\ 1111- M10X30 SOCKET BOLT M10X30 6 
36 9662120014 t..,t- M12 NUT M12 2 
37 5523 31 1 52-1 l.."f - STAY 1 
38 9670124001 ') 7 ':J 1- iii " Ill 1- M12X40 SOCKET BOLT M12X40 2 
39 5523 34 210 l.."f- STAY 1 
40 5522 34 231-1 1\::, 1-" Ill HANDLE 1 
41 9410402008 7..7o I):;,?" to:, 4X20 SPRING PIN 4X20 1 
42 5523 34 232-1 iii\\ Ill 1- BOLT 1 
43 5430 38 412 t5iJ"1J";jt PLAIN WASHER 1 
46 5523 34 215 7" o':J? BLOCK 1 
47 91503001 u- t'H M12 U-NUT M12 1 

95 



HEAD SUPPORTING 

No. -tt " ~ :lit~/ s E T Nn 
ll~,l',',:lft-lt PART Nn 

48 5523 34 214 
49 5523 31 1 51 -1 
50 5523 74 127 
51 91382 
52 9642041214 
53 9670083501 
54 5523 31 1 53 

-t:7~sY 

SECTION 

-t:7~aY:(R:~ I 5523Z 340 
S E C T I 0 N NUMB E R L--.:.......:-=.~.:.......::......;._:_--1 

*""'-? Q.>$81, 1;t.lli.W,~ IttsilftV~~ il:itA-o:>~, -tt" ~ J'i.fJ~tt)tt.,-c < t!t!~'. 
When ordering items marked * !indicate the set number 
because they are availab l e on y as a set. 

PAR T NAME lill,\'1, ~fll;/ 
f#~$~ COMPONENT PARTS Nn 

~lin 
O'ty 

7"a~9 BLOCK 1 
717- STAY 1 
7°1.1-1" PLATE 1 
:J"L.J>:J C-30-RK-20 RUBBER FOOT C-30-RK-20 2 
t'\":J:it:J" M4X12 SCREW M4X12 2 
'J 7 •H m " ~~ I- M8X35 SOCKET BOLT M8X35 4 
7"o':J9 BLOCK 2 
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===========t~?~=
3

/~~~=?~~3~/~-~ SECTION SECTION NUM I BER 5 5 2 3 z 3 50 I 
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71 - 51"-'\ ·.:n·" 

FEEDER HEAD 

No. -It ., ~~~~ S E T IJo. 
llll .f:r ~ PART No. 

5523 35 210 

5523 35 220 

5523 35 230 

5523 35 240-1 

5523 35 250 

5523 35 260 

-e ? ~ g Y :af-lS' r----=-=-------,-----, 
S ECTI ON NUM BER I 5523 Z 350 

* '""-P' <1>li!l81rli.ll18/r""t: IU1illV"t' ~ *1tA-<1>"t:, -tl:..., 1- lF-IJ""t:i.t)tL-"C <tt2> ~ ' . 
Whe n ordering i t e ms marked* , i nd i cate th e s e t number 
b e caus e th e y are a vaila b l e on l y a s a set. 

lifi~Ca; P ART NAM E 
.,lll1Aft-l't C OMP O NEN T P AR TS Na 

1-1\"-,~~"31~~ ASSY UNIVERSAL JOINT ASSY 1 

7v-~ ASSY FRAME ASSY 1 
88-90 
7v -~ ASSY FRAME ASSY 1 

''~- ~~? ASSY SUCKER LINK ASSY 1 

''h- ~~? ASSY LINK ASSY 1 

''h- ~~? ASSY LINK ASSY 
55-58 

BRACKET ASSY 1 

5523 35 280 ''h- '\"-~ ASSY BASE ASSY 1 

5523 35 290 ''~- '\"-~ ASSY BASE ASSY 1 
44-50,53,65 

5523 35 310-1 ~~? ASSY LINK ASSY 1 

LINK ASSY 1 
55-57,63 

5523 35 330 IJ~? Ass y LINK ASSY 1 

1 9670061201 SOCKET BOLT M6X12 1 3 
2 9684050608 hi~~" M5X6 SET SCREW" M5X6 4 
3 5523 35 222 7v-~ FRAME 1 
4 5523 35 217 7v-~ FRAME 1 
5 5523 35 223 CAP 7 
6 5523 35 211 UNIVERSAL JOINT 1 
7 9410503208 SPRING PIN 5X32 2 
8 5523 35 213 SHAFT 1 
9 5523 35 411 hi\"- COVER 1 

10 9670050808 SOCKET BOLT M5X8 8 
11 5523 35 413 PIN 2 
12 5523 35 412 BRACKET 4 
13 9716060014 PLAIN WASHER M6 4 
14 9414161514 SPLIT PIN 1 . 6X15 4 
15 5523 35 414 hi\"- COVER 1 
16 5523 35 415 hi\"- COVER 1 
17 5523 35 416 PIN 2 
18 5523 35 418 hi\"- COVER 1 
19 90316 BALL BEARING 6004ZZ 1 
20 9721150008 E- IJ ~?" E -1 5 E-RING · E-15 1 . 
21 5523 35 212 ?~"?~"? SHAFT 1 
22 5523 35 214 "CAM 1 
23 9684060608 hi~~" M6X6 SET SCREW M6X6 6 
24 5523 35 215 CAM 1 
25 5523 35 216 CAM 1 
26 90319 BALL BEARING 6203ZZ 
27 5523 35 332 PIN 
28 90420 - - ~"III'\"J' 1J~'J". HK1 015 NEEDLE BEARING HK1015 3 
29 5523 35 331 I)~'J LINK 1 
30 9670052208 ')7,ht."IH M5X2'2 SOCKET BOLT M5X22 1 
31 5523 35 333 IJ ~'J LINK 1 
32 5523 35 232 PLATE 1 
33 90730 l\ 0 -~- t"3? 1 .6 X5 RIVET 1 . 6X5 2 
34 5523 35 335 NUT 1 
35 90697 CAP U-NUT M6 1 
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FEEDER HEAD 

No. 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
86 
87 
88 
89 
90 
91 
92 
93 
94 

-tr "' 1- 'll\:-t;}j S E T Na 
f!!l !i1. 'Ill: "'!' P A R T N~ 

5523 35 233 
9648050814 
5523 35 234 
5523 35 231 
9670061001 
5523 35 336 
5523 35 334 
5523 35 218 
9642030614 
9710030008 
5522 35 136 
90509 
5523 35 283 
5640 35 532 
5640 35 533 
9670061808 
5523 35 281 
5640 35 531-1 
5523 35 274-1 
90357001 
9723300008 
90310001 
5523 35 261 
5523 35 275 
5523 35 273 
9410402008 
5523 35 271 
5523 35 321 
9722100008 
5523 35 291 
9670061608 
5523 35 272 
5523 35 245 
5523 35 241 
5523 35 243-1 
9670082208 
9670052508 
5523 35 251 
5523 35 254 
90582 
5523 35 244 
5523 35 258 
9670082008 
5 52 3 3.5 31 3 
5290 29 312 
5523 35 311-1 
5523 35 312 
90352 
5523 35 242 
91726 
5523 35 252 
5523 35 256 
90324004 
90324005 
5523 35 221 
5523 35 257 
9670061208 
5523 35 314 
5523 35 219 

-1!7~aY 

SECTION 
-e 7 ~a :..--~-5 1 s 52 3 z 3 5o 
SECTIO N NUMBER 

*~-? (7)1JII.!'1,!14t.l'&~lti;~l-~~ '*=ti:A-(1)~, -t<"' Hl';-ft~tl:)'(VC < 1.:~~'· 
When ordering items 1nrked * , indicate th e set number 
because the ~ are available onl~ as a set. 

1JI\"-
+J::>J;;t:J" M5X8 
1J"11-" 
7l.J-l. 

7l.J-l. 
t'\"J;;t:J" M3X6 
H";;t+J"1J":11 M3 

0 1);) 7\\ p -1 8 

1\":11 
') ?' '.!1 1- iii " Ill 1- M 6 X 1 8 
'\"-7. 

1);)7"· 6200J v 
c- lj;) 7\\ c- 3 0 
'\"r 1JJ7" 1200 

lj ;)7 
c- lj j 7\\ c - 1 0 

')?''!11-ili"llll- M6X16 

:J"7 
1Jj7 

')?''.!11-ili"llll- M8X22 
') ?' '.!1 1- iii" Ill 1- M 5 X 2 5. 
1Jj7 

ili"-fu'\"Y~J7" 6200ZZ 

1);)7 

') ?' '.:1 1- iii" Ill 1- M 8 X 2 0 

1Jj7 

'\"y~j7" HK1616LL 
'\"Y~J7" HMK1014LL 
7l.J-l. 

') ?' '.:1 1- iii " Ill 1- M 6 X 1 2 

100 

PART NAME 
Na 

COVER 
SCREW M5X8 
GUIDE 
FRAME 
SOCKET BOLT M6X10 
INDICATOR 
PIN 
FRAME 
SCREW M3X6 
SPRING WASHER M3 
SUCKER PLATE 
0-RING P-18 
CUSHION 
PISTON 
SPRING 
SOCKET BOLT M6X18 
BASE 
SUCKER 
SHAFT 
RING JV 
C-RING C-30 
BEARING 1200 
LIN K 
WASHER 
PIN 
SPRING PIN 4X20 
BRACKET 
LINK 
C-RING C-10 
BASE 
SOCKET BOLT M6X16 
PIN 
WASHER 
SHAFT 
LINK 
SOCKET BOLT M8X22 
SOCKET BOLT M5X25 
LINK 
PIN 
BALL BEARING 6200ZZ 
PIN 
LINK 
SOCKET BOLT M8X20 
PIN 
WASHER 
LINK 
PIN 
BALL BEARING 698ZZ 
PIN 
NEEDLE BEARING HK1614L 
SPACER 
SPACER 
NEEDLE BEARING HK1616LL 
NEEDLE BEARING HMK1014LL 
FRAME 
SPACER 
SOCKET BOLT M6X12 
PIN 
STAY 

1 
2 
1 

1 
1 
1 
1 
8 
8 
2 
2 
2 
2 
2 
2 

2 
1 
6 
6 
3 

2 

6 
1 
1 
3 
1 
3 
1 
1 

1 

1 
1 
1 
2 
2 
1 

1 

1 
4 
2 
2 
1 
1 

1 

1 
1 
1 
1 



FEEDER HEAD 

No. -e,r:ff-13-jSET Nn 
llB~'Ili-I!J' PART No. 

95 9670083001 
96 9670063001 
97 91165 
98 9710050008 
99 9642051014 

100 5523 35 255 
101 5560 35 1 66-1 
102 9723190008 
103 5523 74 126 
104 5290 74 083 

-e 7 'V 9 ./'lit~ I ·-- -·--:n-~ 

SECTiON NUMBER 5523 Z 3 SJl I 

'lev-? O>!ll\~l;t.ll1~~~1i:lin!l-"l:lH: 1tlvO>"C, -e, Hl~-11!'"l:i.£)(V~ < t!<H'. 
When ordering items ~ arked *,indicate the set number 
because they are available only as a set. 

PART NAME l!B~g~/ 
-NfiiX:~4'J COMPONENT PARTS No. ~e 
')J:f")~ifi"lld- M8X30 SOCKET BOLT M8X30 8 
') 7 ") ~ iii\\ J(J ~ M6X30 SOCKET BOLT M6X30 4 
/) 0 1'7°/)":J~" PZ-14 PIPE BAND PZ-14 2 
l\"~+j"1J"~ MS SPRING WASHER M5 2 
t'\"J~:J" M5X10 SCREW M5X10 2 
:1.70 lj J? \\ SPRING 1 
iJ';J'/)- SUCKER 2 
c-•J::..?" C-19 C-RING C-19 4 
JOIJ - t- PLATE 1 
7'\ \\ J(J LABEL 1 
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71- 9" -'\ '!I 1-\\ 1:1'' 11-\\ 

FEEDER HEAD GUIDE SECTION 

102 

-t!~~3~·-IJ 
SECTION NUMBER 5523Z 355 I 



t:7'VsY 
SECTION 

FEEDER HEAD GUIDE * -v-? o:>86.?u lill15t.1!1U!i.!l- 1! 81HtA-0>1!, -1<..., ~ $~<::i:E::ItV1:: < t.!~~ ' · 
When orde r ing items •& rk ed * ,indic&te the set nuaber 
because they ar e &vailable only as a set. 

N" -1< " ~~-t!tj S E T Nti "' ilt!.r.. -t} PART Md 
~~g~~ PART NAME 
a~~~ COMPONENT PARTS ~ 

til~ 
O'tY 

5523 35 140 7•or- ASSY BLOWER ASSY 1 

5523 35 150 7•or - ASSY BLOWER ASSY 1 

5523 35 160 ~1~7•or - ASSY MAIN BLOWER ASSY 1 

5523 35 180- 1 ~no~ _,_ ASSY SEPARATOR ASSY 4 

5523 35 340 7~~~~? ASSY FOOT LINK ASSY 1 

5523 35 350- 1 7~~7·7~~~ ASSY FOOT BRACKET ASSY 1 

5523 35 370-1 ~~~~~1~f7 - £ ASSY LI MIT SWITCH ARM ASSY 1 
21-26 

1 5521 47 114 1l7 - COLLAR 1 
2 9684060608 SET SCREW M6X6 2 
3 5523 35 341 SHAFT 1 
4 5523 35 342 LINK 1 
5 9670051408 SOCKET BOLT M5X14 2 
6 90247 7'".!1~1. MB1 01 ODU BUSHING MB1010DU 2 
7 9410401608 SPRING PIN 4X16 2 
8 5523 35 344 FOOT LINK 1 
9 5523 35 347 1J5- ;t+Jz PLATE 1 

10 9670052208 SOCKET BOLT M5X22 2 
11 9670062008 ~ ~ ~ ~ iii " Ill ~ M 6 X 2 0 SOCKET BOLT M6X20 1 
12 5523 35 345 PIN 2 
13 90214 BAL L BEARING 6000ZZ 1 
14 5523 35 346 7'.!1 ~ 1J~? :Jo ROLLER 1 
15 9721060008 E- 1J~?" E-6 E- RING E-6 1 
16 5430 44 154 t5+J"1J"~ PLAIN WASHER 1 
17 90352 BALL BEARING 698ZZ 4 
18 9414161014 'J IJ t 0 ~ 1 • 6 X 1 0 SPLIT PIN 1.6X10 
19 5523 35 351 - 1 FOOT BRACKET 1 
20 5487 51 722 PIN 1 
21 5523 35 372 PIN 
22 5523 35 371-1 r-£ ARM 1 
23 9410402008 SPRING PI N 4X20 1 
24 5640 27 359-1 PIN 1 
25 90266 --~"~~"7~~?" HK1012 NEEDLE BEARING HK1012 2 
26 5523 35 377 SPACER 1 
27 5523 35 373 SHAFT 1 
28 5523 35 374 STAY 1 
29 5523 35 383 t~~ NUT 1 
30 5430 34 453 COLLAR 1 
3 1 9684050608 SET SCREW M5X6 4 
32 5523 35 361 iii" Ill~ BOLT 1 
33 5523 35 358-1 7~~ FOOT 1 
34 9672053014 o~1J?i1i"JIII- M5X30 HEXAGON BOLT M5X30 1 
35 5523 35 352 PIN 1 
36 5523 35 353 SPRING 1 
37 5523 35 355 SPRING 1 
38 5523 35 354 PIN 1 
39 5523 35 376 7"5~~~- BRACKET 1 
40 5523 35 359 SPRING 1 
41 5523 35 357 7" 0'.!1? BLOCK 1 
42 9670052501 ~~·Hm•JH M5X25 SOCKET BOLT M5X25 2 
43 9660060014 t•.!J~ M6 NUT M6 1 
44 5523 35 356-1 PIN 1 
45 9648062014 SCREW M6X20 1 
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71- 51" - '\ '!I"\\ 1J \\ 1 "\\ 

FEEDER HEAD GUIDE 

No. 
46 
47 
48 
49 
50 
51 
52 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
87 
89 
92 
93 
94 
95 
96 
97 
98 
99 

100 
101 
102 
103 
104 
105 
106 
107 

-tr., ~:al:~jS ET Na 
ll~81.~"'1" PART tln 
90626 
9716040014 
9 511 7 
95119 
5523 35 375-1 
9642043014 
9642051014 
5430 35 314 
5290 32 141 
5640 22 203 
91705001 
5523 35 382 
5523 35 384 
5523 35 381 
9670061201 
5523 35 115 
5523 35 113 
5523 35 161 
9670041201 
5523 35 145-1 
5523 35 146 
9670051201 
5523 35 152 
5523 35114 
5523 35 130 - 1 
5523 35 120-1 
9670053501 
5523 35 112 
5560 35 117 
5640 35 528 
5640 35 527 
5523 35 165 
5523 35 111 
5523 35 116 
9648061414 
9716050014 
5523 35 144 
5640 35 526 
5523 35 147 
5523 35 142 
5523 35 141 
5523 35 151 
9670051008 
5523 35 143 
5523 35 348 
9672062014 
9723190008 
9410201408 
90508 
9642030514 
5523 35 168 
5523 35 166 
5523 35 167 

-tr:7Vg:/ 
SECTION 

-e 7 v g :/1li-l5- 1 55 2 3 z 3 55 
SECTION NUMBER 

* ~-? o.:>ilt!81.1:t.lll81. <=l;ttsi'd(l,.. <=~ 'il!'ltA~o.:>"e, -tr"' ~ ~~<=tE)tVt: < f! 'tH'. 
When ordering items marked * ,indicate the set number 
because they arc available only as a set. 

~~i~/coMPONENT PARTS 
G - IJ J 7 \\ G - 8 

51:;.o~1JI\" - AP - B 
}.1'!17 Z-15GS-B 

t'\"J~~" M4X30 
t'\"J~~" M5X10 

1J5-
t~'J'!/~1'- W.W-6 

') ~ '!I 1- i1i " lv 1- M 6 X 1 2 

7"0'!17 
J}." 111 
')~'!11-ifi"JIII- M4X12 
)7" 
7"0'!17 
') ~'!I 1- i1i" lv 1- M 5 X 1 2 
7"0'!17 
7"0'!1? 
I\"'!1?1J"11-" ASSY 
1\" '!I 'J 1J" 1 1- " A S S Y 
')~'!I 1- i1i " lv 1- M 5 X 3 5 

1\";jt 

t.t5::J:;t~" M6X14 

7"0'!17 
J}." 111 
7"5~'!11-

7"5~'!11-
') ~ '!I 1- iii " lv 1- M 5 X 1 0 

o '!I'll 7 iii" lv 1- M 6 X 2 0 
C - lj J 7 \\ C - 1 9 

o•J:;.o7" P- 10 
t'\"J~~" M3X5 

7"0'!1? 

104 

PART NAME 
Nn 

G- RING G- 8 
PLAIN WASHER M4 
TERMINAL COVER AP-B 
SWITCH Z-15GS-B 
BRACKET 
SCREW M4X30 
SCREW MSX10 
SPACER 
KNOB 
COLLAR 
WAVE WASHER WW6 
BRACKET 
SPRING 
SCREW 
SOCKET BOLT M6X12 
STAY 
BLOCK 
NOZZLE 
SOCKET BOLT M4X12 
KNOB 
BLOCK 
SOCKET BOLT M5X12 
BLOCK 
BLOCK 
BACK GUIDE ASSY 
BACK GUIDE ASSY 
SOCKET BOLT M5X35 
STUD 
SPRING 
SEPARATOR BRUSH 
BRUSH CLAMP 
PIPE 
STAY 
WASHER 
SCREW M6X14 
PLAIN WASHER M5 
PIN 
BRUSH CLAMP 
BLOCK 
NOZZLE 
BRACKET 
BRACKET 
SOCKET BOLT M5X10 
PIPE 
PIPE 
HEXAGON BOLT M6X20 
C-RING C-19 
SPRING PIN 2X14 
0 - RING P-10 
SCREW M3X5 
WASHER 
SEPARATOR 
BLOCK 

2 
2 
1 
1 
1 
2 
2 
2 
2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
6 
2 
1 

1 2 

1 

1 
4 
2 
2 
2 

1 
2 
2 
5 
2 
1 
2 
2 
1 
1 
1 
2 
1 
1 
4 
2 
2 
8 
4 

12 
4 
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I 7-f-~·o-:, -
FEED ROLLER 

. . . 
' 
' . 
' . . 
' ' ~ ................ --.,---

I"?Y,, 
SECTION 

106 

1!~Y3~ti~ 

SECTION NUM BER 1
--:-:--

. 5523Z 360 I 



FEED ROLLER 

5486 36 250 

1

-l!'l'Ys:-' -lr'l'Ya:-'~{5- I 5523Z 360 I 
SECT 1 ON SECT I ON NUMBER L-..:.....:.....:::....;::....::...---=.-=-=;__...J 

*~-;; O>M!51.1t41.!'1.~1ttii8!t- ~~ * ttA.c1Ye, -t? ., ~ J't"'..'~lt;tVc < t.:a ~'. 
When ordering items ~arked * ,indicate the set number 

. because they are available only as a set. 

$:CDj PART NAME 
ma~· COMPONENT PARTS ~ 
/OJ~/IJA97 ASSY TRAY SUB ASSY 2 

5522 36 150 o~~" ASSY ROD ASSY 1 

5522 36 170-1 r-6 ASSY ARM ASSY 

5523 36 310-4 71-~"o-?- ASSY FEED ROLLER ASSY 

5523 36 320-4" 71 - ~"o-? - ASSY FEED ROLLER ASSY 

5640 36 200-1 ifi1-JI1 ASSY WHEEL ASSY 2 

5640 36 270-1 SMOOTHER CLAMP ASSY 4 

2 5640 36 2 1 2 PLATE 1 
3 5640 36 213 SPACER 2 
4 5640 36 218 )/" KNOB 1 
5 5640 36 211 ifi"T"1 BODY 1 
6 5640 36 214 ifi"T"1 BODY 1 
7 9660060014 t~t- M6 NUT M6 1 
8 9710060008 1\":iliJ":t.l'':il M6 SPRING WASHER M6 1 
9 9670061001 ') 'J 'Ji- ;fi '' 1111- M 6 X 1 0 SOCKET BOLT M6X10 3 

11 9710040008 1\":iliJ":t.l":;t M4 SPRING WASHER M4 2 
12 9642043014 t'\"J:ii:J" M4X30 SCREW M4X30 2 
13 9670053501 ') 7 '.H ifi " 111 ~ M 5 X 3 5 SOCKET BOLT M5X35 1 
14 9716050014 PLAIN WASHER M5 3 
15 5640 36 224 NUT 1 
16 9682082508 hl:;t:J" M8X2 5 SET SCREW M8X25 1 
17 9716080014 t5iJ":t.l"~ M8 PLAIN WASHER M8 1 
19 5640 36 217-2 PLATE 1 
20 97321 A1'H Z-15H2-B SWITCH Z- 15H2-B 1 
21 95117 ~J:lt.ll\"- AP - B TERMINAL COVER AP-B 1 
22 5640 36 215 STUD 1 
23 5640 36 216 1\":11 SPRING 1 
24 5640 36 223 SPRING 1 
25 5640 36 219 SPACER 1 
26 9660050014 t'J~ M5 NUT M5 3 
27 5486 36 190-1 PLATE 1 
28 9672052014 o ~ :t.l ? ifi " Ill ~ M 5 X 2 0 HEXAGON BOLT M5X20 1 
29 9710050008 1\"~iJ":t.l":lt M5 SPRING WASHER M5 3 
30 9670103001 ')'J'JI-ifi"JIIt- M10X30 SOCKET BOLT M10X30 1 
31 9670051001 ')'J'JI';fi"lllt- M5X1 0 SOCKET BOLT M5X10 2 
32 5523 36 211 t.l"11-" GUIDE 1 
33 9660100014 t"JI- M1 0 NUT M10 1 
34 9710100008 SPRING WASHER M10 1 
35 9716100014 t?iJ":t.l":it M10 PLAIN WASHER M10 2 
36 90292 ;fi" - ~'\"Y~J?" 6300LLU BALL BEARING 6300LLU 1 
37 5523 36 312 )/" KNOB 2 
38• 5640 37 208 NUT 2 
39 5640 37 209-1 WASHER 4 
40 9721040008 E - IJ J? \\ E - 4 E-RING E-4 5 
41 5523 36 311 7"?7'JI- BRACKET 2 
42 5486 36 281 SPRING 2 
43 9716040014 t5iJ":t.l":it M4 PLAIN WASHER M4 6 
44 9686061508 1-J:lt:J" M6X15 SET SCREW M6X15 2 
45 5640 36 201-1 WHEEL 2 
46 ' 5640 36 202-1 BUSHING 2 
47 5523 36 340 LEVER 1 
48 5523 36 330 vi\"- LEVER . 1 
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71-t-"o-5-

FEED ROLLER 

SECTION S ECTIO N NU MBER 

*~-'1 O)$m,l;ttli~l .. ~l;t~~l- ~~ t itA-0)~ , ott"'~ *~~t±J(';VC < t! ~~' · 
When or de rin g ite ms mark ed* ,ind icat e the se t numbe r 

1

-e 7 v s ~ t 7 v .. ~*"% I 55 2 3 z 3 6 o I 

'--------------------'- bec a use t. h e y ar e avai ! a bl e only a s a s e t. 

No. ott "' ~ #~j s E T No. 
1lf1 8/,:lll' ~ P A R T Na 

49 9414161014 
50 5640 36 272 
51 5486 36 243 
52 5486 36 242 
53 5640 36 271 
54 9678062514 
5 5 5523 36 225 
56 9648061214 
57 5523 36 226 
59 90699 
60 5523 36 223 
61 5523 36 222 
62 9670051201 
63 9670085001 
64 5523 36 221 
65 5523 36 224 
66 9716060014 
67 9642061214 
68 9670063508 
69 5486 36 25 1 
70 90596 
71 9722150008 
72 90312 
73 5523 36 111-2 
74 5486 36 180-1 
75 5486 36 141-1 
76 9684050508 
77 5486 34 133 
78 5560 36 185 
79 5640 36 255 
80 9660080014 
81 5640 27 408 
82 90352 
83 5523 36 172 
84 5522 36 171-1 
8 5 90294 
86 5522 36 182- 1 
87 5486 36 162 
88 5486 36 1 42-1 
89 90597 
90 5522 36 151 
91 9684060608 
92 5640 36 203 - 3 
93 5523 35 359 

!ia<!f!_~f.Fj PART NAM E 
~-$~ CO MP O NE NT P AR T S No. 

'J'Jt 0 :J 1.6X10 SPLIT PIN 1 . 6X10 2 
4 

~b-~- SMOOTHER 2 
~b-~- SMOO THER 2 

4 
f3,m"~t- M6X25 WING BOLT M6X25 4 
t" 1 1-" GUIDE 4 
~?J~~" M6X12 SCREW M6X12 8 
~~~ KNOB 2 
Ut~t- M5 U-NUT M5 5 
t"11-" GUIDE 1 

1 
~~~t-m"~t- M5X12 SOCKET BOLT M5X12 4 
~~~t-m"~t- M8X50 SOCKET BOL T M8X50 4 
7"5~~1- BRACKET 1 
t"11-" GUIDE 1 
t5~"t"~ M6 PLAIN WASHER M6 2 

1 
~~~t-m"~t- M6X35 SOCKET BOLT M6X35 6 
??:J? CRANK 2 
7"~~l MB0707DU BUSHING MB0707DU 2 
C-~:J?" C-15 C-RING C-15 
m"-~~"P~:J?" 6002ZZ BALL BEARING 6002ZZ 
71-1-"o-? - FEED ROLLER 1 
7I:J~ ASSY FENCE ASSY 1 
7"o~? BLOCK 1 
~-~~~" M5X5 SET SCREW M5X5 2 
~9~1-" STUD 1 
1\"~ SPRING 1 
o- ? - ROLLER 1 
t~t- M8 NUT M8 1 

SPACER 1 
m"-~~"7Y:J?" 698ZZ BALL BEARING 698ZZ 1 

STUD 1 
7 - b ARM 

BA LL BEARING 6300ZZ 1 
STUD 1 
CENTER BEARING 
PIN 2 

7'".:1~l MB0806DU BUSHING MB0806DU 2 
0 '.:1 t- \\ ROD 
~-~~~" M6X6 SE T SCREW M6X6 1 
Jo ROLLER 2 

SPRING 1 
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5523Z 370 I 

11 0 



-t! 7 :;..' s ~ ili'->:r I 5 5 2 3 z 3 7 o 
SECTION NUMBER 

FEEDER BOARD <GUIDE) *"'-? O)i!~8HJ:.IIlc\1,<!tt:6i/Jlt,.,"t: t! *it ~\tOY~, -t!"' Hll:~~T;t$CVC < t!ts ~'. 
When ordering items marked* ,indicate the set numb er 
because they are available only as a set. 

No. ~~i~/COMPONENT PARTS ~ART NAME 

5522 37 139 7°U- ~ ASSY PLATE ASSY 2 

5522 37 210-3 ?~t - *1-~ ASSY RUNNER WHEEL ASSY 6 

5522 37 230-3 5~1-*1 - ~ ASSY RUNNER WHEEL ASSY 6 

5522 37 250 7"5~ AS·SY BRUSH ASSY 1 

5522 37 270 7"5~ ASSY BRUSH ASSY 1 
1-5,10-15 

5522 37 290 BRUSH WHEEL (THIN) 

5522 37 310 7"?~*1-~ <*Y1) BRUSH WHEEL (THIN) 
1-5,7-12 

· 5522 37 370 7"?~*1 - ~ (7~1) BRUSH WHEEL (THICK) 1 

5522 37 390 7"?~*1-~ (7~1) BRUSH WHEEL (THICK) 1 

5523 37 210 *1-~ ASSY (OPS) WHEEL ASSY (OPS) 1 
5,44-53 

5523 37 220 *1-~ ASSY (NOPS> WHEEL ASSY (NOPS) 1 
5,44-51,53,54 

5523 37 500 7v-~ ASSY FRAME ASSY 

56 4 0 3 6 2 0 0- 1 * 1-lll A S S Y W H E E L A S S Y 1 2 

1 9721040008 E- 11~?" E-4 E-RING E- 4 30 
2 5640 37 209-1 WASHER 30 
3 5486 37 242 7"o'.!l? BLOCK 9 
4 5640 37 215 1\":;t SPRING 1 8 
5 90787 J 7" *" Ill ~ M 6 X 2 5 KNOB BOLT M6X25 20 
6 5522 37 340 ARM 2 
7 5522 37 320 ARM 2 
8 5560 37 382 7" ? ~ * 1- '~ ( ? " u- ) BRUSH WHEEL (GRAY) 2 
9 5560 37 383 PIN 4 

10 5640 37 208 NUT 1 8 
11 5560 37 294 J7"(A) KNOB <A> 1 8 
12 5640 23 136 STOPPER 1 8 
13 5640 37 222 7"?~ BRUSH 2 
14 5522 37 280 ARM 1 
15 9684050508 ~;l:;t~" M5X5 SET SCREW M5X5 2 
16 5486 37 241 7"o'.!l? BLOCK 9 
17 5522 37 240 ARM 6 
18 5522 37 260 ARM 1 
19 5640 36 201 - 1 *1 - lll WHEEL 12 
20 5522 37 220 ARM 6 
21 5522 37 528 PIN 2 
22 5523 37 514-1 1\"- BAR 2 
23 5522 37 523 STAY 2 
24 5522 37 512 *Ill 51"- HOLDER 8 
25 9680060608 ~;l:;t~" M6X6 SET SCREW M6X6 24 
26 90445 7'".!1~J. MB1208DU BUSHING MB1208DU 2 
27 5522 37115 PLATE 2 
28 9670061201 Y ':J '.!1 ~ *" Ill 1- M 6 X 1 2 SOCKET BOLT M6X12 8 
30 91928 1\ ~ 1- " I~ A - 1 0 4 2 - C - 5 HANDLE A- 1042-C - 5 1 
31 5522 37 526 ~9'.!11-" STUD 4 
32 5523 37 523 PIN 2 
33 5523 37 513 1\"- BAR 2 
34 5523 37 515 1J"11-" 1\"- GUIDE BAR 4 
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-t?7~sY 
SECTION 

-t? 7 ~ 9 Y*-5 I 55 2 3 z 3 7 0 
S E C T I 0 N N U M B E R '---'-...:.....::c..:.....:=--=--...::_-' 

FEEDER BOARD (GUIDE) *"-? O)l!~c\'Hitltcfl.<:"l:t~~l-"t'~ "t-1!-lvOY~. -tr ., Hf;~<:"l'£)tVC < t.:<H'. 
When ordering ite ms marked * ,i ndica te the set nu mber 
because t hey are ava ilable on ly as a se t . 

No. -!!" ~=*.f:l"jSET Nn ll11£:f;fll;/ PART NAME i!!ll!! 
liB.I'l.=*~ PART Nn tltlil<~~ COMPONENT PARTS Nn O'ty 

35 5523 37 124-1 iii"- I-" BOARD 1 
36 9648051014 fJ7J:11;:J" M5X10 SCREW M5X10 20 
37 5640 36 202-1 ;t 9lv BUSHING 1 2 
38 91927 ::1 " L. ,, ~ iii" lv 1- M4 BOLT M4 4 
39 9660040014 t'!ll- M4 NUT M4 4 
40 5523 37 135 ili"-1-" BOARD 1 
41 5560 37 384-1 7"7;:Jili1-~(9"-??"~-) BRUSH WHEEL (DARK GRAY> 2 
42 5523 37 521 "J..'j- STAY 1 
43 5523 37 522 AT- STAY 1 
44 90699 Ut'!ll- M5 U- NUT M5 4 
45 5523 37 212 J"O'.!J? BLOCK 2 
46 91609 iii" -lv'\" 1' •J:J?" 6900ZZ BALL BEARING 6900ZZ 2 
47 5523 37 215 tO:J PIN 2 
48 9410302008 "J..JOIJ:J?"to:J 3X20 SPRING PIN 3X20 2 
49 5523 37 213 1:1'5- COLLAR 2 
50 5523 37 214 IJ:J? LINK 2 
51 9716050014 t5tJ"1J":11 M5 PLAIN WASHER M5 2 
52 5523 37 211 "}..)0 IJ:J?" SPRING 1 
53 9672054514 a '!In? iii " lv t- M5X45 HEXAGON BOLT M5X45 2 
54 5523 37 221 "J..JO IJ:J?" SPRING 1 
55 5640 36 203-3 Jo ROLLER 1 2 
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~----------~----------------------l~~Ys~ 71 - 'J."-ili" - 1-" 

FEEDER BOARD SECTION 
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~~Y3~·-It 
SECTION NUMBER 5523Z 375 



71-51" - ili"-1-" 

FEE;.DER BOARD 

N -~r ., ~~~/ s E T Nn 0. 00£ ~ PART Nn 

5522 37 130 

5522 37 140-1 

5523 37 110-1 

5523 37 120- 1 

5523 37 150 

-i!9~a/" 

SECTION 
-tr '7 '/ il ;/ 'lli-'5' ·-----=----- ----, 
SECTION NUMBER! 5523 Z 375 

*~-?0$&~·£~~-~~~~-V~G~ -~?,~~~~~~~Z(~-~. 
When ordering items marked * ,ind i cat e the set numbe r 
bocausc they are available only as a set. 

!Wllc 
O'ty 

$~~~~ PART NAM E 
~-~- COM P ONENT PARTS ~ 
o-7- ASSY ROLLER ASSY 6 
97,98 

7 - 7°o- 5 - ASSY TAPE ROLLER ASSY 1 
15,16 
!11-"~7- <OPS) ASSY SIDE STAY (OPS) ASSY 1 

!11-"~7- (NOPS) ASSY SIDE STAY (NOPS) ASSY 1 

~~? ASSY LINK ASSY 1 

5523 37 160 ~~? ASSY LINK ASSY 1 
47,49 

5523 37 170 7°v-l- ASSY PLATE ASSY 1 

5523 37 180 7°v-l- ASSY PLATE ASSY 1 

5640 37 160- 2 o - 5 - ASSY ROLLER ASSY 6 

1 9672124514 o •:Jt.J ? iii" lv 1- M 1 2 X 4 5 HEXAGON BOLT M12X45 2 
2 9660120014 t'.:JI- M12 NUT M12 2 
3 5522 37 193 SHAFT 2 
4 9670082008 ') 7 '.!11- iii" lv 1- M 8 X 2 0 SOCKET BOLT M8X20 6 
5 5522 37 194 ililll51"- HOLDER 2 
6 9684060608 ht~:J" M6X6 SET SCREW M6X6 1 7 
7 5522 37143 '\O-J\0-1J"1f-" PAPER GUIDE 4 
8 9670051201 ') 7 'H iii " lv 1- M 5 X 1 2 SOCKET BOLT M5X12 2 

10 9648062014 !7J~:J" M6X20 SCREW M6X20 14 
11 964806161 4 !7J~:J" M6X16 SCREW M6X16 12 
12 5523 37 111-1 SIDE STAY (OPS) 1 
13 5522 37 165-1 iii J(l 5I \\ - HOLDER 2 
14 5522 37 152-1 PIN 2 
15 90352 BALL BEARING 698ZZ 2 
16 5522 37 144-1 0-7- ROLLER 1 
17 5523 37 121-1 !11-"~7- <NOPS) SIDE STAY (NOPS) 1 
18 90597 7'"~:J1. MB0806 D U BUSHING MB0806DU 2 
19 5523 37 116 ')'~:J't>- WASHER 2 
20 9721100008 E- 1) ~?" E -1 0 E-RING E-10 6 
21 5522 37 137 STOPPER 2 
22 9670082501 'J 7 '.:J 1- iii" lv 1- M 8 X 2 5 SOCKET BOLT M8X25 4 
23 9670081601 ') 7 '.!1 1- iii" J!J 1- M 8 X 1 6 SOCKET BOLT M8X16 6 
24 5523 37 172 ~51'~1-" STUD 2 
25 5523 37 122 vi\\\- LEVER 1 
26 5523 37 125 ') '~ ::J't> - WASHER 2 
27 9721060008 E- 1J~?" E-6 E-RING E-6 2 
28 5522 37 192 ?'~::J3~ CUSHION 2 
29 5522 37 191 7"o'.:J? BLOCK 2 
31 90703 ut·~ t- M6 U-NUT M6 4 
32 5523 37 113 STAY 2 
33 90599 7"'~::J1. MB1206DU BUSHING MB1206DU 2 
35 5523 37 190 vi\"- ASSY LEVER ASSY 1 
36 9652061203 l-7i\J~::J" M6X12 SCREW M6X12 1 
37 5430 25 235 WAS HER 1 
38 5523 37 117 GRIP 1 
39 5523 37 126-2 CLUTCH 1 
40 5522 37 154 SHAFT 1 
41 5522 37 155-2 ?5'H CLUTCH 
42 5522 37 136 PIN 4 
43 9717100008 t~!"1l"~ M10 WAVE WASHER M10 4 
44 91909 ')'~::J't> - WASHER 4 
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71-9"-;t;"-1-" 

FEEDER BOARD 

Nn 

45 5522 37 127-2 
46 9648041014 
47 90412 
48 5480 56 138 
49 5523 37 161 
50 5523 37 118 
51 9670061201 
52 55 23 37 153 
53 5523 37114 
54 9660080014 
55 9710080008 
56 5523 37 123 
57 9670062001 
58 5523 37 141 
59 5523 37 181 
60 9660100014 
61 9710100008 
62 5523 37 152 
63 5523 37 156 
64 5523 37 115 
65 5522 37 126-2 
66 5523 37 134 
67 9642060814 
68 5523 37 119 
69 5523 37 154 
70 5523 37 158 
71 5523 37 171 
72 5523 37 131 
73 9716060014 
74 9642061214 
75 5523 37 155 
76 5523 37 157 
77 9716050014 
78 9710050008 
79 9642051214 
80 9670061208 
81 5522 37 147 
82 5522 37 174 
83 5640 37 162 
84 5640 37 209-1 
85 5640 36 202-1 
86 5640 37 161 
87 9721050008 
88 9722150008 
89 903 1 2 
90 5523 36 121-2 
91 5523 37 142 
92 9721150008 
93 5522 37 133 
94 90514 
95 5522 37 145 
96 5522 37 141-1 
97 5522 37 131 
98 5522 37 132 
99 92314001 

100 5522 37 146- 1 
102 5640 35 579 
103 5522 37 148 
1 04 5522 37 135 

-t'::i'V a / 
SECTION 

-e ::i' v !l /ili=-5 1 55 2 3 z 3 7 s 
SECTIO N NUM BER 

*"'-? o:>ll~,?.,li.ll1.1'1.~11:8illl-~~ 11:1.t..Vo:>~. -t!" h'ft-IJ~i:E:ltV'C < t!c ~'. 
When ordering it ems marked * ,ind ica te th e se t number 
because they are available on ly as a se t. 

llflcl'l,~.f,j;/ 
m~~~ COMPONENT PARTS 
7"o'!J? (NOPS) 
tt?J~:J" M4X10 =- 1- \\Ill'\\\ j> IJ::;? \\ H K 1 2 1 0 

IJ:J? 

AT-
t•!Jt- M8 
n"~tt"tl"+ M8 
7"0 '!J? 
') ;- '!J 1- iii " Ill 1- M 6 X 2 0 

t•!JI- M1 0 
H"~tt"1l"~ M10 

7"0'!J? (OPS) 
AT-
t'\"J;ji:J" M6X8 

1)"-

t5tt"1J":il M6 
t'\"J+:J" M6X12 
AT-

t?tt"1l":il M5 
H";j~IJ"1l";jl M5 
t'\"J+:J" M5X12 

r-t.. 
:J"? 
tt"1l"+ 

O-?-
E - IJ ::; ? \\ E - 5 
C- IJ J? \\ C - 1 5 

E- IJ ::.0? \\ E -1 5 

0 1J:.o?" P-1 2 

o-5-
7"'!/:Jl. 

n"+ 

i!illl9"-

116 

PART NAME 
Nn 
BLOCK (NOPS) 
SCREW M4X10 
NEEDLE BEARING HK1210 
WASHER 
LINK 
BRACKET 
SOCKET BOLT M6X12 
SHAFT 
STAY 
NUT M8 
SPRING WASHER M8 
BLOCK 
SOCKET BOLT M6X20 
STAY 
PLATE 
NUT M10 
SPRING WASHER M10 
PIN 
SHAFT 
SHAFT 
BLOCK (OPS) 
STAY 
SCREW M6X8 
PLATE 
BAR 
SHEET 
PLATE 
STAY 
PLAIN WASHER M6 
SCREW M6X12 
STAY 
STAY 
P LAIN WASHER M5 
SPRING WASHER M5 
SCREW M5X12 
SOCKET BOLT M6X12 
PLATE 
ARM 
SHAFT 
WASHER 
BUSHING 
ROLLER 
E-RING E-5 
C-RING C-15 
BALL BEARING 6002ZZ 
TAPE ROLLER 
TAPE 
E-RING E-15 
TENSION SHAFT 
0-RING P-12 
WASHER 
PIPE 
ROLLER 
BUSHING 
DAMPER 
SHAFT 
SPRING 
B-RACKE T 
HOLDER 

1 
1 
6 
4 

2 
4 

1 
4 
4 
2 
2 

2 
2 
2 

1 
1 
1 
4 
2 
1 
1 
1 

1 

1 

3 
3 
3 
8 
6 
6 
6 

12 
1 2 

6 
6 
1 
1 

6 
12 

1 
12 
12 

6 

6 
2 

6 
1 
1 



71-51"-ili"-t-" 

FEEDER BOARD 

No. -tr " ~1-ft I s E T tid 8B.I'I. .q PART N~ 

105 9670062508 
106 5522 37 134 
107 9670063508 
108 5522 37 138-1 
109 5310 33 538 
11 0 5523 37 132 
111 5523 37 133 
112 90266 
113 5520 37 158 
1 1 4 9684050608 
11 5 5523 37 1 51 
1 1 6 9648061414 
1 1 7 5520 74 11 4 
1 1 8 90610 

-1!? -;..ts:.-' 

SECTION 
:: c~ ~ ~:~ u M 8 E R IL__.:._5...:..5-=2-=3:....:Z=--=-3...:..7...:..5_...~ 

•~-? O>&a.l'l. li.llt.?a~ lii$i!l t, ~& *itA-O>~ . -tr, ~ ~~~il::ltvt: < t.:~ ~'­
When o rd e r i ng ite as ~a rk o d * ,i ndi cate the se t nu • be r 
becau s e th ey are a va i l able on l Y as a set. 

36~~ffl;/ PART NAME ~e fl1f il:~ COMPO NE NT PARTS NQ 

') 7 '!I t- iii\\ ll! t- M6X25 SOCKET BOLT M6X25 8 
}.'j- STAY 1 
'J 7 '!I l-it " Jll r M6X35 SOCKET BOLT M6X35 2 
].. 7 - Ill 1\ \\ J SCALE PLATE 1 
·nE (70) KNOB (BLACK) 1 
}.'j- STAY 1 
'J..7 - STAY 1 =- t-" Jl! '\" r •J J 7" HK1012 NEEDLE BEARING HK1012 2 
tl7 - COLLAR 2 
hi~:_," M5X6 SET SCREW M5X6 2 
IJJ7 LINK 1 
+.t?J~:_," M6X14 SCREW M6X14 4 
7 '\" Jli LABEL 1 
BE - 1JJ7" BE-60 BE-RING BE-60 2 
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*l.?:JSI"1?~1-"?-­
FEEDER TABL E DRIVE 
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-t!?:Y s ~•-l!t-
SECTION NUMBER I~-. 5523Z 380 I 



'f'1.?:J5'"1?1-"? 

FEEDER TABLE DRIVE 

NQ ~ •J ~ ~"'t~ S E T No. 
!:lliR:ft'9 PART No. 

5486 38 410 

5486 38 420 

5522 38 210 - 1 

5522 38 430 

1 9660120014 
2 9710120008 
3 5522 38 416 
4 5486 38 411 
5 5522 38 415 
6 90295 
8 9721080008 
9 90447 

10 5486 38 421 
11 5522 38 412-1 
12 5522 38 212 - 1 
13 9411605000 
14 96420612 1 4 
15 9716060014 
16 90316 

* 17 5430 37 712 
18 9411603200 * 19 5522 38 213-1 
20 5523 38 212 
2 1 5523 38 123-1 
22 5582 38 111 
23 5523 38 122-1 
24 9716120014 
25 5523 38 121-1 
26 5523 38 211 
27 5522 38 413-1 
28 92101003 
29 95110011 
30 9670081608 
31 5522 38 414 - 2 
32 5480 51 343 
33 9721120008 
34 9670083008 
35 5522 38 432 
36 9660080014 
37 9672086514 
38 5522 38 431 
41 5522 38 417 
42 9410504508 
43 9684050608 
44 9670102508 
45 9670051008 

46 5522 38 423 

47 5522 38 421 

48 5522 38 422 

49 9660100014 
50 9710100008 

-!! ~ v- " / '§·l5" I 
SECT;ON NUMBER 5523 Z 380 

•~-9~~-~-R~~-~L~~*~~~~ ~,~~·~-~L~<~~~­
When ordering items marked * ,ind icate the set number 
because they are available only as a set . 

IIISB~~~ PART NAME 
+:ffllC::Iil:-1:} C 0 M P 0 N E N T P A R T S No 

2 

o - 5- ASSY ROLLER ASSY 4 

~7°0~~1- ~~JI- ASSY SPROCKET SHAFT ASSY 1 

o-:;~- ASSY ROLLER ASSY 3 

t'.!/1- M12 NUT M12 7 
H"~+J"tl"~ M12 · SPRING WASHER M12 7 

STUD 2 
SPROCKET 2 
CHAIN 2 
BALL BEARING 6900 4 

E - 1} :_.,? \\ E - 8 E- RING E- 8 2 
J'"J:J1. MB1612DU BUSHING MB1612DU 7 

ROLLER 4 
STUD 2 
SPROCKET 1 
TAPER PIN 6X50 1 

t'\"::J:it:J" M6X12 SCREW M6X12 4 
t:;~fJ"tJ"~ M6 PLAIN WASHER M6 4 

BALL BEARING 6004ZZ 2 
SPROCKET 2 
TAPER PIN 6X32 2 
SHAFT 1 
STUD 1 
STUD 2 
SPROCKET 1 
STUD 2 

t:;~+J"tJ"~ M12 PLAIN WASHER M12 5 
PLATE 1 
MOTOR CHAIN 1 
STUD 2 

:t: - 6X6X25 KEY 6X6X25 1 
t-9 GM - HFB- R 0 . 1KW MOTOR GM - HFB- R 0 . 1KW 1 

SOCKET BOLT M8X16 4 
STUD 2 
PLAIN WASHER 5 

E- 1):;,?" E-12 E-RING E-12 5 
SOCKET BOLT M8X30 4 

J"o~? BLOCK 2 
t'!ll- M8 NUT M8 2 
O'JtJ?;t;" Ill t- M8X6 5 HEXAGON BOLT M8X65 2 

ROLLER 3 
PLATE 2 
SPRING PIN 5X45 2 

t-.,t~~" M5X6 SET SCREW MSX6 1 
'J?"'JI-t."ll!l- M1 OX25 SOCKET BOLT M10X25 4 

SOCKET BOLT M5X10 8 
CE~3? FOR CE SPEC. 

JOLI - t- PLATE 2 
CE~3? FOR CE SPEC . 

PLATE 1 
CE:J3? FOR CE SPEC . 

PLATE 1 
CE:J3? FOR CE SPEC . 

NUT M10 4 
1\":it+J"tJ";;t M10 SPRING WASHER M10 4 
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~ l. ?Z-I-;;::5l"11 ------:--

FEEDER TABLE I r
=~=====~-tr:7:/:3/ ~ -tr7:/ 3 

:,...·~ SECTION SECTION NUMBER I 5523Z 390 I 
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S E CT I ON SE CTI ON NUMBER 

FEEDER TABLE 

I". !/; " ~ " " • / "'" I 55 2 3 z 3 90 

* ""- ? 0)$81, 11Jil,W,~IH>i.!!! V~ '@ ;Htii,..O)~, -1: -.. ~ *"'1~1:£)\::l,~ < t.:' <!' ~'. 
Wh en ord ering i te ms marked* ,indi cat e th e s e t n umbe r 
be cau se th ey ar e ava il abl e on l y a s a s e t. 

~~¥~/coMP ON ENT P ART S ' ART NAME 

5522 38 240-1 o-?- ASSY ROLLER ASSY 8 

5522 38 280-1 f2'~ 9•1 ASSY PAPER FEED TABLE ASSY 2 
3,5-8 

5522 38 340-1 t?~~~· ASSY SCREW ASSY 1 

5522 38 350-1 t?~~~· ASSY SCREW ASSY 
60,71,72 

5522 38 380 ?~·'~"? ASSY SHAFT ASSY 2 

1 5640 38 230 PAPER SUPPORT 4 
2 5486 38 291-1 PLATE 2 
3 5522 38 289 m·-~· BOARD 2 
4 9648061614 lt?J~~· M6X16 SCREW M6X16 6 
5 5522 38 281-1 PLATE 4 
6 5480 72 137 SPACER 8 
7 9670061408 '17':.1 ~ill" Jl, ~ M6X 14 SOCKET BOLT M6X14 8 
8 90777 t?~~· 5.1X20 WOOD SCREW 5.1X20 16 
9 5486 38 292-1 tJ-1~" GUIDE 2 

10 5640 26 234 /\"~ SPRING (FOR THICK PAPER) 2 
11 9716080014 t51f•n·~ M8 PLAIN WASHER M8 2 
12 9670083508 ') 7 '.Hill • J!J ~ M 8 X 3 5 SOCKET BOLT M8X35 10 
13 9670061001 '17'.!/~m·nd· M6X10 SOCKET BOLT M6X10 8 
14 5523 38 256-1 PLATE 1 
15 5486 38 262 PIN 4 
16 9721060008 E - •J:;..?• E-6 E-RING E-6 4 
17 5486 38 261 J"o':.J? BLOCK 4 
18 9684050508 hl~~· M5X5 SET SCREW M5X5 16 
19 5640 38 194 ~1>J~ SHAFT 4 
20 5640 38 214 BRACKET 4 
21 5486 38 310 7-? 1 ~" 1\:;.. ~" J[J AS S Y HANDLE ASSY 2 
22 5640 23 136 STOPPER 4 
23 9670082508 ') 7 ':.! ~ ill • I!J ~ M 8 X 2 5 SOCKET BOLT M8X25 8 
24 9660080014 t•;J ~ M8 NUT M8 8 
25 9710080008 /\"~fj"tJ";;t M8 SPRING WASHER M8 8 
26 5522 38 241-1 PLATE 2 
27 5522 38 252 7•57'!11- BRACKET 2 
28 5640 04 120 BUSHING 8 
29 5522 38 246 o-5- ROLLER 8 
30 5522 38 245-1 PIN 4 
31 5522 38 243-1 7"o':.J? BLOCK 4 
32 5522 38 244-1 NUT 4 
33 9670081608 ') 7 ':.! ~ill • IH M 8 X 1 6 SOCKET BOLT M8X16 4 
34 5486 38 263 SHAFT 2 
35 5522 38 253 STAY 1 
36 9670062508 '17':.1 t-ill" J!Jt- M6X2 5 SOCKET BOLT M6X25 1 2 
37 5 5 22 38 254 STAY 1 
38 5522 38 242 PIN 4 
39 5522 38 251 BRACKET 
40 90703 Ut':.Jt- M6 U-NUT M6 2 
41 90699 Ut':.J~ M5 U-NUT M5 6 
42 5523 38 324 P LATE 2 
43 5523 38 326 tJ•1t-• GUIDE 
44 9670051201 ') 7 ':.! ~ ill " I!J 1- M 5 X 1 2 SOCKET BOLT M5X12 4 
45 5486 38 333 PLATE 1 
46 9660100014 t':.JI- M10 NUT M10 4 
47 5523 38 327 INDICATOR 2 
48 5523 38 321 tJ•1t-" GUIDE 
49 9648061214 ft?J:it~" M6X12 SC.REW M6X12 4 
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FEEDER TABLE 

No. 
50 9648051214 
51 5522 38 322-1 
52 9648082514 
53 5486 38 334 
54 5523 38 325 
55 5523 38 322 
56 9670051208 
57 5486 38 391-1 
59 5523 38 323-1 
60 5522 38 351-1 
61 5522 38 341-1 
62 9652041014 
63 9684050608 
64 5430 34 453 
65 5522 38 392 
66 5522 38 342 
67 5522 38 325 
68 9716060014 
69 9710060008 
70 9670061208 
71 9410301608 
72 5300 32 574 
73 5300 32 568 
74 5522 38 323 
75 9410301808 
76 5522 38 381 
77 5310 12 220 
78 5310 12 223 
79 5300 12 224 
80 9650052014 
81 9670060801 
82 5522 38 283 
83 5 523. 38 282 
84 5522 38 284-1 
85 9684060608 
86 5523 38 281-1 
87 5523 38 283 
88 5523 38 284 -1 

1

-e :7 Y 9 :,/ -e :7 Y 9 :/~-\% I 55 2 3 z 3 9 o I 
SECTION SECTION NUMBER 

*~-? o.>llti8Lit.ll181.~1;tt;iJll.- ~~*it .No.>~. -It" ~ *~~J:E)tl.-1: < t!t! ~'. 
When ordering items marked* ,indicate the set number 
because they are available only as a set. 

11118!.~fll;/ 
~·3~ COMPONENT PARTS 
iJ?J:it~" M5X12 

lJ?J:it~" M8X25 

t.J"11-" 
t.J"11-" 
') ;-~ 1- iii " 1111- M 5 X 1 2 
ilil119"-

I-571J:it~" M4X10 
1-.;.l:;t~" M5X6 

t51J"t.J";jt M6 
1\":itlJ"t.J";jt M6 

J"~~J. 

1\;:.. 1- " Ill ( 7 o > 
7" IJ~JO (70) 

=<' Ill fJ ? J :;t ~ " M 5 X 2 0 

iii\\ 1111-
1-;.t:;t~" M6X6 
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PART NAME 
Na 

SCREW M5X12 
STAY 
SCREW M8X25 
PLATE 
GUIDE 
GUIDE 
SOCKET BOLT M5X12 
HOLDER 
BRACKET 
SCREW 
SCREW 
SCREW M4X10 
SET SCREW M5X6 
COLLAR 
CHAIN 
SPROCKET 
PLATE 
PLAIN WASHER M6 
SPRING WASHER M6 
SOCKET BOLT M6X12 
SPRING PIN 3X16 
GEAR 
BUSHING 
BRACKET 
SPRING PIN 3X18 
SHAFT 
HANDLE (BLACK) 
GRIP (BLACK) 
PLATE 
SCREW M5X20 
SOCKET BOLT M6X8 
PIN 
PLATE 
BOLT 
SET SCREW M6X6 
STAY 
STAY 
STUD 

2 
1 
3 
1 
1 
1 

1 2 
4 
4 
2 
2 
8 
4 
4 
2 
4 
2 
4 
4 
8 
4 
4 
4 
4 
2 
2 
2 
2 
2 
2 
2 
4 
2 
4 
4 

2 
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I ·tJ"1't-" 7I.-J 

. CHAIN GUIDE !"?"·~ SECTION 

1!'7Y3:;..-;Ji~ R 
SECTION NUMBE I 5523Z 410 I 
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'f::r-::.>1l"11-" 

CHAIN GUIDE 
1

-t! 7 v 9 :;/ 1? ::-- v,. =-''tlt-5 1 s sz 3i 41--o-J 
SECTION SE CTION NUMBER'---'-~o...:;:__;.....:...c:::_-' 

*~-? <T.>Il~of:lli.lli.f.>"l!li:IOilfl,"l!~ *itll.-<1.>1!, -~<"' Hii'-IJ"l!lE::ltV~ < t.:~~'. 
When ordering i~ems marked * , indica~e ~he set number 

. because they are av a ilable only as a set. 

u. -II "' ~ *~/ S E T No llfl.\i!~f!J;/ PART NAME 11!lllc 
1\1\.t $ .1'1. ~ -\:} PART No t1JV<'l!l' ·~ C 0 M P 0 N EN T PART S r.fu 0 'tY 

1 5523 41 326-1 A9'!11-" STUD 29 
2 5523 41 315-2 1l"11-" GUIDE 2 
3 5523 41 317-2 1l"11-" GUIDE 1 
4 5523 41 341-1 1l"11-" GUIDE 2 
5 9670062008 Y~~l-t"~l- M6X20 SOCKET BOLT M6X20 27 
6 5523 4 1 322-1 1l"11-" GUIDE 1 
7 5523 41 342-1 t.J"11-" GUIDE 2 
8 5523 41 319-1 t.J"11-" GUIDE 1 
9 9642052014 t~"~~~" M5X20 SCREW M5X20 4 

10 9710050008 n"~'"t.J"~ M5 SPRING WASHER MS 4 
11 9716050014 t5,"1l"~ M5 PLAIN WASHER M5 4 
12 5340 87 461 7"?:J BRUSH 2 
1 3 91 2 0 3 ::r I~ t" P H D - 4 E L B 0 W P H D - 4 2 
1 4 911 61 A 'J -7" P B- 4 SLEEVE P B- 4 2 
15 91160 7°5?" PA-4 PLUG PA-4 2 
16 9670063008 Y~~l-t"~l- M6X30 SOCKET BOLT M6X30 2 
17 9670083008 Y~~l-t"~l- M8X30 SOCKET BOLT M8X30 6 
18 5523 41 327-1 A9~1-" STUD 6 
19 5523 41 314-1 t.J"11-" GUIDE 1 
20 5523 41 312 - 2 1l"11-" GUIDE 1 

~2~1~~5~5~2~3~4~1~3~2~8~-~1~~A~9~·~~TI-~"-----------------7S~T7U7D~----------------------------~11 • 
22 5523 41 324-2 1l"11-" GUIDE 
23 9670061208 Y~~l-t"~l- M6X12 SOCKET BOLT M6X12 4 
24 9716060014 t?'":t.l"~ M6 PLAIN WASHER M6 4 
25 5523 41 334 7°1.1-1- PLATE 2 
26 5523 41 340 J'7" ??7 ASSY OIL TRAY ASSY 1 
27 9670050808 Y~~l-t"~l- M5X8 SOCKET BOLT M5X8 6 
28 5523 41 333 A9~1-" STUD 6 
29 9648051214 '?~~:J" M5X12 SCREW M5X12 1 
30 5523 41 316-2 1l"11-" GUIDE 1 
31 5523 41 321-1 1l"11-" GUIDE 1 
32 5523 41 318-2 1l"11-" GUIDE 1 
33 5523 41 330 J'7"??~ ASSY OIL TRAY ASSY 1 
34 5523 41 311-2 1l"11-" GUIDE 1 
35 5523 41 313-1 1l"11-" GUIDE 1 
36 5523 41 323-2 1l"11-" GUIDE 1 
37 90912015 t1o::.>t-A 6X8X565 NYLON HOSE 6X8X565 2 
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I\\\~? 13\\ 1 t- \\ 

BACK GUIDE 

-i!~YEI~ 

r====~SECTION 

126 

-i!~YEI~~~~ 
SECTION !"-NUMBER 5523Z 420 I 



BACK GUIDE 

No. 
5523 42 150 

5523 42 170 

5523 42 180 

5523 42 190 

5523 42 310 

5523 42 320 

5523 42 340 

5523 42 350 

1 5523 42 121 - 1 
2 5523 42 211 
3 9670063508 
4 90316 
5 9722200008 
6 9680050508 
7 5523 42 231 
8 9670031608 
9 5523 42 250 

10 5523 42 132 
11 5523 42 221 
13 5523 42 131-1 
14 5290 37 314 
15 9722120008 
16 5523 42 213 
17 9670051208 
18 5523 42 212 
19 9 1 217 
20 5523 11 242 
21 5523 42 142 
22 9684050508 
23 5523 42 141-1 
24 9670083508 
25 5523 42 191 
26 90337001 
27 9670082508 
28 5523 42 272 
29 5 5 23 42 181 
30 9411404000 
31 5640 42 142 
32 5290 83 351 
33 5 523 11 241-1 
34 9670062501 
35 9648051214 
36 5523 42 263 
37 5523 42 261-1 
38 5523 42 271 
39 5523 42 171 
40 9684050608 
41 5430 23 214 
42 90204 
43 5523 42 111 - 1 
44 9684050808 

!l11.flt;!Sf,J;/ 
·~lil<::lii:.f!l' C 0 M P 0 N E NT 

81,82 

:J1'/I- ASSY 
29-31 

')"o':J? ASSY 

;fi Ill 5I " - A S S Y 

30,71,72 
:J1'/I- ASSY 

/"5?'':.11- ASSY 

51"?1-
') ?' ") 1- ;); " Ill 1- M 6 X 3 5 

C- 1J:;J?" C- 20 

') ?' ':.1 1- ;fi " IV!- M 3 X 1 6 
ili1'-ll! 

51"?1-

tt"tJ"~ 
c- 1);)? \\ c -1 2 

') ?' '.!J 1- iii " Ill 1- M 5 X 1 2 

;fi - 7-.1-J.tJt?" 17 
ili - 7-. 

'J?''.!JI-ili"IH M8X35 
J"o':.l? 

1! :7 y !l ;/ ~->5" l 5 52 3 z 4 2 0 
S E C T I 0 N NUM B E R '------'--""-"----' 

*~-9 0~•~••~~-~~~~*~~0~ ~, ~ ~~~a~~~<~•~. 
When ord e ri ng items mark ed * , i ndicate th e s e t numb er 
bec a use t he y ar e ava il abl e o n ly as a s e t . 

PART NAME 
PARTS Na 

SPROCKET ASSY 

SHAFT ASSY 

SHAFT ASSY 

BLOCK ASSY 

HOLDER ASSY 

SHAFT ASSY 

SHAFT ASSY 

BRACKET ASSY 

SHAFT 
DUCT 
SOCKE T BOLT M6X35 
BAL L BEARING 6004ZZ 
C-RING C-20 
SET SCREW M5X5 
VACUUM WHEEL 
SOCKET BOLT M3X16 
WHEEL 
KEY 
DUCT 
PU LLEY 
WASHER 
C-RING C-12 
PLATE 
SOCKET BOLT M5X12 
NIPPLE 
CLAMP 17 
HOSE 
SPACER 
SET SCREW M5X5 
STAY 
SOCKET BOLT M8X35 
BLOCK 

1 

4 

1 

1 

1 

2 

1 
1 
2 
2 
2 
4 
2 
2 
2 
3 
1 
1 
1 
1 
2 
6 
2 
2 
2 
1 
2 
1 
8 
4 

DU J"':J:J2 MB1216DU DU-BUSHING MB1216DU 4 
') ?' ':.1 1- iii " Ill 1- M 8 X 2 5 SOCKET BOLT M8X25 4 

NUT 1 
SCREW 1 
TAPER PIN 4X40 5 

'\ " '\ " Jll :t: " 1' - BEVEL GEAR 3 
]~?51- CONNECTOR 1 
ili-7-. HOSE 1 
') ?' '.!J 1- iii " Jll 1- M 6 X 2 5 SOCKET BOLT M6X25 2 
tt5J~:J" M5X12 SCREW M5X12 1 2 
7J"1'1-" GUIDE 4 
7-.7- STAY 1 

NUT 1 
SCREW 1 
SE T SCREW M5X6 1 
COLLAR 
BALL BEARING 6001ZZ 2 

')IJ-L. FRAME 
SET SCREW M5X8 2 
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-1!:7~9/' 

SECTION 
-1! :7 ~ 9 Yi1t-'% I 55 2 3 z 4 2 0 
SECTION NUMBER 

BACK GUIDE * "'>'-? O>!lll.W,IiJjl.,l'l>t'lif:lill!l- 1::~ ~ ttlvO>"t', -1! ., ~ ~~1:it){VC < t!~ ~'. 
When ordering iLe~s marked * ,indicate the set number 
because they are available only as a set. 

No. 

45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
86 
87 
88 
89 
90 
91 
92 
93 
94 
95 
96 
97 
98 

-!! " ~ :ill'-!3'j S E T Nn ilii.W,.g~~ P A R T NAME 1Ult!c 
llHUfr ~ P A ~~T~N~o.-~tli~Jilt~~~-~.::!.!......:::C~O~M~P:_:O~N..::E~N~T:___:P:...:A=R~T~S~No.~------:---=-----------..::.0...:' t:!-y 

9684040508 ~J~~" M4X5 SET SCREW M4X5 8 
9670051008 ~~'~*"fu~ M5X10 SOCKET BOLT M5X10 8 
5522 42 174 7°11-1- PLATE 2 
5522 42 173 1\"- BAR 2 
5523 42 113 7-T- STAY 2 
5 5 2 3 4 2 2 4 0 m 1- Ill W H E E L 2 0 
5523 42 114 7-T- STAY 2 

91193 1\"::..~" 26 BAND 26 2 
5522 11 254-1 m-1- HOSE 1 
9648061614 '5J~~" M6X16 SCREW M6X16 3 
5523 42 332 JOLI-~ PLATE 1 
9 6 7 0 0 8 1 2 0 8 ~ ~' ~ m" Ill ~ . M 8 X 1 2 S 0 C K E T B 0 L T M 8 X 1 2 1 
5430 26 422 t7'"1J"~ PLAIN WASHER 1 
90315 m"-fu~"P~::..7" 6003ZZ BALL BEARING 6003ZZ 2 
56 4 0 4 2 1 4 7 ~" ~" lll:t:" 1>- BEVEL GEAR 2 
9684080808 ~J~~" M8X8 SET SCREW M8X8 5 
5523 42 333 7-JOo~'!l~ SPROCKET 1 
5523 42 331 ~1>7~ SHAFT 1 
5 6 4 0 4 4 5 2 4 m " Ill 1- B 0 L T 1 
5 6 4 0 4 2 1 5 0 1\ :;.. ~ " Ill H A N D L E 1 
5640 44 514 77'!17 CLUTCH 1 
9670085008 ~~'t-m"fu~ M8X50 SOCKET BOLT M8X50 4 
5523 42 351 7"7~'.!11- BRACKET 2 
90337002 DU 7",~1 MB1622DU DU-BUSHING MB1622DU 2 
5523 42 341 ~1>71- SHAFT 1 
55 2 3 4 2 3 2 2 ~" ~" lll:t:" 1>- GEAR 1 
5523 42 321 ~1>71- SHAFT 1 
9670061608 ~~'t-m"fu~ M6X16 SOCKET BOLT M6X16 3 
90 312 m"-fu~"P~::..7" 6002ZZ BALL BEARING 6002ZZ 2 
5 5 2 3 4 2 3 1 1 m Ill 51 " - H 0 L D E R 1 
5523 42 324 fi- :;.. CHAIN 1 

90329001 t1~::.. IR10X14X20 INNER RACE IR10X14X20 1 
5523 42 163 'J'~1>- WASHER 1 
90106002 91~::..7"~"fu~ 100XL037 TIMING BELT 100XL037 1 

90324001 ~"1~::..7" HK1416LL NEEDLE BEARING HK1416LL 1 
5640 07 102 t5,"1J"~ WASHER 1 
9721080008 E-~::..7" E-8 E-RING E-8 1 
5562 42 316 J~79- CONNECTOR 2 
97056 ~::..7"7"oP- VFC106A RING BLOWER VFC106A 1 
5523 42 262 1J"11-" GUIDE 2 
5523 42 264 1J"11-" GUIDE 3 
55 2 3 4 3 53 1 -1 1\ '"!171J" 1 ~" BACK G U I DE 1 
5523 43 131-1 7"7~'!1~ BRACKET 1 
9670062508 ~~'~*"fu~ M6X25 SOCKET BOLT M6X25 2 
5523 43132 Jl-"lll NOZZLE 1 
9670040608 ~~'t-m"fu~ M4X6 SOCKET BOLT M4X6 2 
9 0 9 0 3 0 1 0 = •:n ° Ill K Q H 0 4- 0 1 S N I P P L E K Q H 0 4-0 1 S 1 
99103008 ~:;..'- SA1B-DNI SENSOR SA1B-DNI 1 
9642031614 t~"J~~ " M3X16 SCREW M3X16 2 
9710030008 J\"~'"1J"~ M3 SPRING WASHER M3 2 
5522 31 137 1J5- COLLAR 2 
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7o:Jr,if1'r"1J"1'r" 

FRONT,SIDE GUIDE SECTION 

130 

1!7:/:~/.-1} 

SECTION NUMBER 5523Z 430 I 



FRONT,SIDE GUIDE 

No. -t? , ~ ~'!itjS ET Nn 
ll~dH'fi~ PAR T No. 
5522 43 130 

5522 43 230 

5522 43 240 

5522 43 270 

5522 43 280 

5523 61 171 

1 9410606008 
2 5522 43 134 
3 5522 43 132 
4 9410603208 
5 90243 
6 9684060608 
7 5522 43 131 
8 9670062501 
9 5522 43 137-1 

10 5560 43 113 
11 9684050508 
12 5430 52 326 
13 5522 43 133 
14 9670062008 
15 90302 
16 5522 43 138 
17 9710060008 
18 9660060014 
19 5640 47 123 
20 9721060008 
21 90217 
24 5523 43 121- 1 
25 9642051014 
26 9710050008 
27 5523 43 122 
28 5640 43 125 
29 9670050808 
30 5522 43 125 
31 5663 43 143 
32 9670044008 
33 9670084508 
34 5522 43 111- 1 
35 9410301208 
38 5523 43 127 
39 9716060014 
40 9670061608 
41 951 1 7 
42 97324 
43 9716040014 
44 9642042514 
45 9670063508 
46 5522 43 212-1 
47 5522 43 211 
48 5522 43 214 
49 9648041014 
50 5522 43 113-2 
5 1 5522 43 112-1 

~?V "~ 
SECT I ON 

t :7 v 3 ~:m=-"5" I s s 2 3 z 4 3 o 
SECTIO N NU MBER 

* "" - ? <1.>M~It ljl.81,"eiU>i!ll l,., -e ~ i:it 11,<1.>-e , -t?"' ~ :lli' I'J--ei;£)t V c < t.::ts ~·. 
When or d e ring items mar ked* !ind i cat e the set nu mbe r 
bec au s e t hey ar e a va i la b le o n y a s a set. 

~&&aj PA RT NAME 
~-~~ COMP ONENT P ARTS ~ 
Y-6 ASSY ARM ASSY 1 

t 0 -:t:/ ASSY PINION ASSY 2 

ill" lv 1- ASS Y BOLT ASSY 2 
58-60 

+J11-"t.l"11-" ASSY SIDE GUIDE ASSY 1 

+J11-"t.l"11-" ASSY SIDE GUIDE ASSY 1 

SENSOR 2 
72,87 

SPRING PIN 6X60 1 
STUD 1 
ARM 
SPRING PIN 6X32 1 

7'".!J;:Jl MB1625DU BUSHING MB1625DU 2 
1-.Jl~;:J" M6X6 SET SCREW M6X6 2 
:J"'J SHAFT 1 
~ ?" '!II- ill " Jill- M 6 X 2 5 SOCKET BOLT M6X25 4 
7o:JI-t.l"11-" FRONT GUIDE 4 
:t:""t>- GEAR 4 
1-.Jl~:J" MSXS SET SCREW MSXS 11 

SPRING 1 
STUD 1 

~?"'!II- ill" Ill!- M 6 X 2 0 SOCKET BOLT M6X20 1 
BALL BEARING 626ZZ 1 

t.J5 - CO LL AR 1 
H"~"J"t.J"~ M6 SPRING WASHER M6 1 
t'.!JI- M6 NUT M6 1 
t.J5- COLLAR 1 
E- 1!:/'J" E-6 E-RING E-6 1 

BALL BEARING 688ZZ 2 
SHAFT 1 
SCREW M5X10 5 

H"~+J"t.l"~ MS SPRING WASHER M5 5 
PLATE 2 

t.Jn"- COVER 1 
') ?" '.!J 1- iii " Jill- M 5 X 8 SOCKET BOLT M5X8 4 

CO LLAR 1 
:j:'.!Jt.l - KICKER 1 
~ ?" '!II- ill " Jill- M 4 X 4 0 SOCKET BOLT M4X40 2 
~ 7 '.!J 1- iii " Jill- M 8 X 4 5 SOCKET BO LT M8X45 4 
t.l"11-"J.7- GUIDE STAY 1 

SPRING PIN 3X12 1 
7"57'!11- BRACKET 1 
t7+J"t.J":11 M6 PLAIN WASHER M6 4 
~ 7 '.!J 1- iii " Jill- M 6 X 1 6 SOCKET BOLT M6X16 3 
51:/:Jt.JH"- AP-B TERMINAL COVER AP-B 1 
J-1'!17 Z-15HW24B SWITCH Z- 15HW24B 1 

PLAIN WASHER M4 2 
t'\"J~ ;:J " M4X25 SCREW M4X25 2 
') 7 '.!J I- ill " Jill- M 6 X 3 5 SOCKET BOLT M6X35 3 
:j:- KEY 1 

BUS HING 1 
SPRING 1 

+J7::J~:J" M4X10 SCREW M4X10 8 
t.l"11-" GUIDE 1 
t.J"11-" GUIDE 2 
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Jo:;,t- , +J1'1-"1J"1'1-" 

FRONT,SIDE GUIDE 

N -t< -, 1- ilt~j S E T No. 
0. llli8!dlt~ PART No. 

52 5522 43 114-1 
53 5560 43118 
54 5560 43 117-1 
55 9670051601 
56 5560 43 119 - 1 
57 9670061201 
58 9410201608 
59 5560 43 243-1 
60 5522 43 241 
61 5560 43 235 
62 90582 
63 5290 44 242 
64 5522 43 231 
65 9722130008 
66 94 1 0504508 
67 9410401608 
68 5522 43 250-1 
69 9648040614 
70 9648031814 
71 5522 43 260-1 
72 96613-1 
73 9710030008 
74 9660030014 
75 5522 43 215 
76 5522 43 213 
77 5560 43 233 
78 9670051208 
79 5522 43 252 -1 
80 5522 43 262-1 
81 5522 43 221 
84 5523 43 523 - 1 
86 98912001 
87 98911001 
88 5523 43 123 
89 5523 43 124 
90 5523 43 521 
91 5523 43 522 
93 5430 21 315 
94 5290 21 319 
95 5523 43 125 
96 9716050014 
97 5332 75119 
98 5523 35 359 
99 9680050508 

-i!?'Ya~ 

SECT ION 

-!? -7 Y 9 ~~% r--------, I 5523Z 430 
S E C T I 0 N N U M B E R L--=..-=--::..=...c=---...c...::._c:_---J 

*~-?m$•~••~~~~~~~•v~m~. -t<-,1-~~~a~~~<~•~· 
When ordering items marked* !ind icate the set nuaber 
because they are avai !able on· y as a set. 

lltlo!" :!!;ffl;/ ~~~~ COMPONE NT PARTS 
1J"1'1-" 

7"57'.!11-
') 7 '!II- iii " Jill- M 5 X 1 6 
vn" -
'17'.!11-ili" lld· M6X 1 2 

iii\\ llo"' 

ili"-llo'\"P 1J:J.?" 6200ZZ 

C - IJ J?" C - 1 3 

+J1'1-"1J"1'1-" ASSY 

+J?J~:J" M3X18 
+J1'1-"1J"1'1-" ASSY 
A1''.!1f E2K - F7MC1-10 
n"~+J"tJ"~ M3 
t'.!lt- M3 

') 7 '!I 1- iii " llo 1- M 5 X 1 2 
.+J 1' "' " 1J " 11- \\ 
+J1'1-"1J"1'1-" 

)"?7'.!11-

J 0 5?" R03-PB3M 

+J1'1-"1J"1'1-" (OPS) 
+J1'1-"1J"1'1-" <NOPS) 

JOI.I-1-

1-.,t~:J" M5X5 

132 

PART NAME 
No. 
GUIDE 
SHAFT 
BRACKET 
SOCKET BOLT M5X16 
LEVER 
SOCKET BOLT M6X 12 
SPRING PIN 2X16 
KNOB 
BOLT 
COLLAR 
BALL BEARING 6200ZZ 
PLUG 
PINION 
C-RING C-13 
SPRING PIN 5X45 
SPRING PIN 4X16 
SIDE GUIDE ASSY 
SCREW M4X6 
SCREW M3X18 
SIDE GUIDE ASSY 
SWITCH E2K - F7MC1-10 
SPRING WASHER M3 
NUT M3 
SHAFT 
BRACKET 
GUIDE PLATE 
SOCKET BOLT M5X12 
SIDE GUIDE 
SIDE GUIDE 
BRACKET 
BRACKET 
RECEPTACLE 
PLUG R03-PB3M 
PLATE 
PLATE 
SIDE GUIDE (OPS) 
SIDE GUIDE (NOPS) 
PIN 
SPRING 
PLATE 
PLAIN WASHER M5 
SPACER 
SPRING 
SET SCREW M5X5 

1 
2 
2 
4 
2 
2 
4 
4 
2 

2 
2 
4 
4 
2 
1 
4 
4 
1 
2 
4 
4 
2 
1 
2 
4 
1 
1 

2 

1 

1 
1 
2 
1 
2 
1 
1 
2 
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SI"1J'~"?I-"? 

DELIVERY TABLE LIFTING SECTION 

134 

-t!'7:/3/·~ 
SECTION NUMBER 

5523Z 440 I 



9"1Y7"'JI-"? -t!'7~s:..< 

SECTION 
-tr 7 :/ 9 ;/'lit-iS" I 5 5 2 3 z 4 4 o 
S E C T I 0 N N U M B E R '----=--=--=:...=...:=---...:...;..;:_---1 

DELIVERY TABLE LIFTING *""'-? O>!l1l.!:.lt.lflcf..~l;t.~ill!L-~~ ':l:'lt/1,0>~, -u-, HJI:.f;t~lt)tV'C < t.:~ ~'. 
When order i ng items marked *, indicate the set number 
because they are available only as a set. 

No. -1! -, ~ ~-t.} 1 s E T Na 
11B.W.~Ps· PART 1\\l. 

fijl,fb4']f,j; I 
ttliX~~ COMPONENT PARTS 

PART NAME 11!1~ 
Na O'ty 

5522 43 310 J' - 6 ASSY ARM ASSY 1 
29,51 

5522· 43 320 J> - 6 ASSY ARM ASSY 1 
62,63 

5522 43 540 1);) 'J ASSY LINK ASSY 1 
63,65 

5522 44 220-1 :J1>71- ASSY SHAFT ASSY 1 
4,16-19,44 

5522 44 230 7"57'!11- ASSY BRACKET ASSY 1 
8,11,15 

5522 44 310 :J1>71- ASSY SHAFT 1 
34,41,42,59 

5522 44 320 7"57'!/t- ASSY BRACKET ASSY 1 
37,40 

5522 44 330 J'-6 ASSY ARM ASSY 1 
36-38 

5522 46 159-2 7"77'!11- ASSY BRACKET ASSY 1 
8,10 

5523 44 240 :J1>71- ASSY SHAFT ASSY 1 
4,5,9,12,13 

5523 44 530 1);) 'J ASSY LINK ASSY 1 
57,58 

5560 44 230 "" r • J ;) 7 " iii 111 5I" - ASSY BEARING HOLDER ASSY 1 
11,20 

1 5640 44 524 iii" 111 t- BOLT 1 
2 5640 74 205 -:J '\"Ill LABEL 1 
3 5522 44 260 n;) 1-" 111 ASSY HANDLE ASSY 1 
4 9411403000 T-1\o-to;) 4X30 TAPER PIN 4X30 2 
5 5640 44 514 'J7'!1'f CLUTCH 1 
6 9721120008 E-IJ;)'J" E-12 E- RING E-12 2 
7 5480 51 343 t5lt"t.J"~ PLAIN WASHER 2 
8 90447 7" '!I:J~ MB1612DU BUSHING MB1612DU 2 
9 5523 44 2 41 :J1>71- SHAFT 1 

10 5 52 2 46 154-3 7"77'!/t- BRACKET 1 
11 90214 iii" -tv'\ "r 1J;)'J" 6000ZZ BALL BEARING 6000ZZ 2 
1 2 9410403208 ~70 1);)')" tO;) 4X32 SPRING PIN 4X32 1 
1 3 5522 44 242 :f""t>- GEAR 1 
1 4 9670089008 ') 7 '!I t- ;t; \\ lVI- M8X90 SOCKET BOLT M8X90 4 
1 5 5522 44 231 7"57'!11- BRACKET 1 
16 9411403500 T-1\o-toJ 4X35 TAPER PIN 4X35 2 
1 7 5560 44 223 :f""t>- GEAR 1 
1 8 5522 44 221-1 :J1>7t- SHAFT 1 
19 5560 44 224 ?::t-6 WORM 1 
20 5560 44 231 ilii!J9"- HOLDER 1 
21 9721060008 E -IJ;)'J" E-6 E-RING E-6 4 
22 5640 44 550 7'f:rt- RATCHET 1 
23 5640 44 553 1\";il SPRING 1 
24 5640 44 546 to;) PIN 1 
2 s· 5640 07 082 lt"t.l";il WASHER 2 
26 5522 43 313 ~9'!11-" STUD 1 
27 9722120008 C -IJ;)'J" c - 12 C- RING c-12 1 
28 5480 56 138 ') ,, :J 1> WASHER 1 
29 5522 43 311 J'-6 ARM 1 
30 9710080008 1\":illt"t.J";jl M8 SPRING WASHER M8 7 
31 9660080014 t'!lt- M8 NUT M8 8 
32 9710120008 1\":itlt"t.J";jl M12 SPRING WASHER M12 1 
33 9660120014 t'!ll- M12 NUT M12 1 
34 5640 44 541-1 7:;: :r., t- ;t; 1 - tv RACHET WHEEL 1 
35 5522 44 313 t.J-:J- COLLAR 1 
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-1:7:/g:/ 
SECTION 

-e 7 v 9 
:/ *~ 1 5 5 2 3 z 4 4 o 

SECTION NUMBER 

DELIVERY TABLE LIFTING •7-?0~~~-~~~-~~~~~~~0~. ~,~~~~•x~~<~~~. 
When ordering items marked * ,indicate the set number 
because they are available only as a set. 

No. ·I! , ~ :fi'i.ftj S E T Nn 
liB~:!;~ PART Nn 

36 9723420008 
37 90316 
38 5522 44 331 
39 9670082508 
40 5522 44 321 
41 9411404000 
42 5522 44 311 
43 5640 04 161 
44 5560 44 222 
45 9670085008 
46 5522 43 322 
47 90450 
48 5522 43 323 
49 90685 
50 90668 
51 5640 04 122 
52 5522 43 312 
53 9710060008 
54 9660060014 
55 5522 44 312 
56 5522 44 332 
57 5430 23 119 
58 5523 44 531 
59 5560 44 312 
60 9670082008 
61 5560 43 324 
62 5522 43 321 
63 5640 04 100 
64 .5640 43 544 
65 5522 43 541 
66 5486 39 8 08 
67 5522 44 564 
68 5640 44 581-1 
69 9670041608 
70 5640 44 583-2 
71 5522 44 562 
72 5522 44 570 
73 5522 44 573 -1 
74 5522 44 561 
75 90628 
76 9716040014 
77 97622 
78 5640 44 574-3 
79 9670051008 
80 5523 14 112 
81 5522 44 575 
82 97 10040008 
83 9660040014 
84 9670081608 
85 9716080014 
86 90703 
87 9684060608 

C-~~?" C-42 C-RING C-42 
ili"-ll1'\"J' 1JJ?" 6004ZZ BALL BEARING 6004ZZ 
J>-~ ARM 
~~~~ili"fu~ M8X25 SOCKET BOLT M8X25 
7"7~~~ BRACKET 
T-J\ 0 -t 0 ~ 4X40 TAPER PIN 4X40 
~f7~ SHAFT 
7"~~2 BUSHING 
f"f- GEAR 
~~~~ili"fu~ M8X5 0 SOCKET BOLT M8X50 

o~~I~~" POS 8 ROD END POS8 
9- ::.11\" ,, ? Ill TURN BUCKLE 
o~~?t~~ M8 3~2 t9"~ HEXAGON NUT M8 3TYPES LEFT 
o~~"I~~"SMR1-8 ROD END SMR1-8 
~9fu BUSHING 

1\"~+t"~"~ M6 SPRING WASHER M6 
t~~ M6 NUT M6 
~5- COLLAR 

7"~~2 BUSHING 
~~? LINK 
f"f- GEAR 
~~~~ili"fu~ M8X20 SOCKET BOLT M8X20 
7"7~~~ BRACKET 
Y-~ ARM 
7"~~2 BUSHING 
ili "fu~ BOLT 
~~? LINK 
~7°~~?" SPRING 

~~? LINK 
~~~~ili"fu~ M4X16 SOCKET BOLT M4X16 

J' -~ ARM 
STUD 
STUD 
SNAP PIN SSP-4 

t51J"~";;t M4 PLAIN WASHER M4 
~~)1~" AS-10N 200V SOLENOID AS-10-N 200V 

STOPPER 
~ ~ ,, ~ iii " Ill ~ M 5 X 1 0 SOCKET BOLT M5X10 
'" 5~', ~ BRACKE T 

PLATE 
1\":ltfJ"~"~ M4 SPRING WASHER M4 
t ', ~ M4 NUT M4 
~ ~ 'H iii" Ill ~ M 8 X 1 6 SOCKET BOLT M8X16 
t7fJ"~";;t M8 PLAIN WASHER M8 
Ut', ~ M6 U-NUT M6 
~~;;t~" M6X6 SET SCREW M6X6 
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jl!llfc 
O'ty 

1 
3 
1 
4 
1 
2 

1 
2 
1 

1 
1 
1 
1 
1 
2 
2 
1 

2 

2 
1 

3 
3 
1 
1 
1 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
4 
4 
2 
2 
1 
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1!:7Y3/'It~ 
SECTION NUMBER I 5523Z 450 I 

DELIVERY SHAFT SECTION 
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j'" IJ/\" IJ-:J"? 

DELIVERY SHAFT 

5523 46 110-2 

'tr/':/ll'-'111'""5' I 
SECTION NUMBER 

5523 Z 450 

* ""1-? <1.>1!~~ ~'3:1\l~"t:l;t:l;~l..-"t: ~ il:1t lvo:>"t: , -~<..., ~ :Z:"'l'"t:it:lt Vt: < t!:tH'. 
Whe n ordering item s marked * ,i ndica te the set number 
because they are available only as a set. 

~r~·~ PART NAME ti!*~.f;l- C 0 M P 0 N E NT PART S Nn 

~~7~ ASSY SHAFT ASSY 

5523 46 120-1 -~~"- ASSY HOLDER ASSY 1 

5523 46 170 ~~" ASSY SCREW ASSY 1 

1 5522 46151-2 SHAFT 2 
2 5430 34 453 1:!5- COLLAR 2 
3 9684050608 1-;t~:J" M5X6 SET SCREW M5X6 2 
4 9670063008 SOCKET BOLT M6X30 1 2 
5 5522 46143 PLATE 3 
6 9410301208 SPRING PIN 3X12 1 
7 9670082508 SOCKET BOLT M8X25 4 
8 5522 46 312 NUT 1 
9 5523 46 172 7"7~'.!1~ BRACKET 2 

10 5523 46 171 SCREW 1 
11 5523 46 174 NUT 
12 5522 43 136 1:!1.. CAM 1 
13 9670061008 SOCKET BOLT M6X10 
14 9670082008 ~ ~ '.!.I ~ i1i " I~ 1- M 8 X 2 0 SOCKET BOLT M8X20 8 
15 5523 46141 CASE 2 
16 90722 O'.!J?t'.!J 1- AN06 LOCK NUT AN06 
17 90723 o'.!I?'J'.!I~~ AW06 LOCK WASHER AW06 1 
18 5522 46 243-1 SPACER 1 
19 91737 BALL BEARING 6306ZZ 1 
20 5522 46 145 1:!5- COLLAR 1 
21 5523 46 151 '\"'J'JJ7" ~-7, BEARING CASE 1 * 22 5523 46 112-1 SPROCKET 1 
23 90957 TAPER PIN 10X80 2 
24 5523 46 123 WASHER 2 
25 5523 46 122-1 CAM 1 
26 5523 46 121-1 HOLDER 1 
27 90322002 '\"'Y~J?" RNA49/32UU NEEDLE BEARING RNA49/32UU 1 
28 90330001 t1~J 1R35X40X20 . 5 INNER RACE IR35X40X20 . 5 1 
29 5523 46 114 ')'.!/~~- WASHER 1 
30 5522 46 123 1:!5- COLLAR 1 
31 9684060808 SET SCREW M6X8 2 * 32 5523 46 111 SHAFT 1 

* 33 5523 46 113 -2 SPROCKET 
34 5523 46 161 '\ \\ "j I} J 7\\ ~ - A BEARING CASE 1 
35 5522 46 155-2 BRACKET 1 
36 90336 i1i"-I~'\"J> 1JJ?" 6207ZZ BALL BEARING 6207ZZ 1 
37 9670085008 ') ~ '.!1 1- i1i " I~ ~ M 8 X 5 0 SOCKET BOLT M8X50 2 
38 5523 46 173 IJJ7 LINK 1 
39 5640 07 082 iJ"t.l"~ WASHER 1 
40 9721060008 E- 1JJ?" E-6 E-RING E-6 1 
41 90700 Ut'.!J ~ M8 U-NUT M8 2 
42 90531002 GREASE NIPPLE A-M6X0 . 75 1 
43 9670051608 ')~'.!ll-i1i"l~l- M5X16 SOCKET BOLT M5X16 2 
44 5522 46 144 PLATE 1 
45 9670064'508 ') ~ '.!1 ~ i1i" I~ t- M 6 X 4 5 SOCKET BOLT M6X45 3 
46 5523 46 175 STUD 1 
47 9684060608 1-J~:J" M6X6 SET SCREW M6X6 1 
48 5523 43 126 PIN 1 
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. DELIVERY TABLE ]"""•> SECTION 
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1!~'/3/·~ 
SECTION NUMBER 5523Z 460 I 



DELIVERY TABLE 

No. -t!.., 1-~~~S ET Nn 
llllfff.'li't ·~ P ART Na 

5522 44 140 

5522 44 210- 1 

1 5560 44 213-1 
2 9411603500 
3 9670061008 
4 5522 44 213 
5 5522 44 212 
6 90355 * 7 5560 44 212 
8 5560 44 114-1 
9 9411604000 * 10 5522 44 211 - 1 

11 5523 44112-1 
12 90858 
13 5300 33 562 
14 5640 44 .112 
15 9721080008 
16 5430 31 242 
17 5522 44 112-2 
18 5522 44 116 
19 9710080008 
20 9660080014 
21 5522 44 122-2 
22 9670051208 
23 9642041014 
24 5523 44 135 
25 5522 44 120-1 
26 5640 44 105 
27 9722120008 
28 5640 44 104 
29 9670081808 
30 5522 44 110-1 
31 9670081608 
32 5522 .44 115 
33 5480 51 712 
34 9670085508 
35 5523 44 131-1 
36 5523 44 132-1 
37 5522 44 142 
38 9648061614 
39 91350 
40 5522 44 141 
41 9670051608 
42 5522 44 136-1 
43 9716060014 
44 9710060008 
45 9660060014 
46 90777 
47 95117 
48 95111 
49 9642043014 
50 9710040008 
51 5523 44 134 
52 5523 44 133 
53 9642061614 

-t!?~g;/ 

SECTIO N 

1!~~;!./-fil"'5" I 
SECTION NUMBER 

5523 Z 460 

lillcl'l,~f.Fj 
~lf!il<'lfi-lt C 0 M P 0 N E N T 

37-40,43-46 

7-l\ 0 -t0 :,. 6X35 
'17':!1 1-ili" lid· M6X 1 0 

7':r-:.. 
:; \\ 31:,. " IJ:,. 7 R s 4 0 

E- IJ:,. 7\\ E - 8 
•J:..7 

1J"11-" 
l\"~i.t"1J"~ M8 
t'!l 1- M8 
7"77'!11-
'17'!1 l-i1i" 1111- M 5 X 1 2 
t'\"J~:;" M4X10 

Jo 
c-•J:..?" c-12 

'.) '.J ':!1 1- iii " 111 1- M 8 X 1 8 
)

0 u-l- ASSY 
'.) 7 '!I 1- iii " II! 1- M 8 X 1 6 

') '.J '!II- iii " 111 1- M 8 X 5 5 
1J \\ 1 " " u - 111 
1J \\ 1 " \\ u - 111 

=Hl-9- 420G-N-75 

')'.J':!II-ili"llil- M5X16 

t7i.t"1J"~ M6 

t•!J 1- M6 

7.1'!17 Z-15GW22B 

t'\"J~:;" M6X16 

*""- 'J O>Mc\'lo ~:tJlifff. ·e~Ul·~L. "l:' l!lll:'\tA-O>"l:', -tt.., Hli~<!'ll:)'(VC < t.:~ ~'. 
When ordering items marked * ,indicat e t he set number 
because they are available only as a set . 

PART NAME 
PARTS Na 

DELIVERY TABLE ASSY 

SHAFT ASSY 

WORM WHEEL 
TAPER PIN 6X35 
SOCKET BOLT M6X10 
CAP 
SPROCKET 
BALL BEARING 6304LLU 
SPROCKET 
GUIDE PIN 
TAPER PIN 6X40 
SHAFT 
CHAIN 
JOINT LINK RS40 
COLLAR 
WEIGHT 
E-RING E-8 
LINK 
BRACKET 
GUIDE 
SPRING WASHER M8 
NUT M8 
BRACKET 
SOCKET BOLT M5X12 
SCREW M4X10 
KICKER 
PLATE ASSY 
WHEEL 
C-RING C-12 
PIN 
SOCKET BOLT M8X18 
PLATE ASSY 
SOCKE T BOLT M8X16 
STAY 
SPACER 
SOCKET BOLT M8XS5 
GUIDE RAIL 
GUIDE RAIL 
PLATE 
SCREW M6X16 
CASTER 420G-N-75 
DELIVERY TABLE 
SOCKET BOLT MSX16 
STOPPER 
PLAIN WASHER M6 
SPRING WASHER M6 
NUT M6 
WOOD SCREW 5.1X20 
TERMINAL COVER AP - 9 
SWITCH Z-15GW22B 
SCREW M4X30 
SPRING WASHER M4 
BRACKET 
NUT 
SCREW M6X16 
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2 

1 

1 
2 
7 
1 

2 
2 
4 
2 
1 
2 
4 
2 
2 
2 
2 
1 
2 
6 
6 
1 
6 
2 
1 
1 
4 
4 
2 
4 
1 
2 
1 

20 
20 

3 
1 
4 

32 
8 
2 
2 
2 

32 
32 
32 
24 

1 
1 
2 
2 
1 
1 
4 
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?"IJ'J~J\0-~--

GRIPPER I r
===-t!~.Ya/ SECTION 
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-t!~.Ya:--•-!iJ-
SECTION ,-NUMBER 55 - 23Z 470 I 



GRIPPER 

NQ -e , ~~~-~ S E T Nn 
liS,~ -!=} PART No. 

5523 47 110-3 

1 9670061608 
2 5523 47 140 
3 90324004 
4 5523 47 116 
5 5523 47 119 
6 5430 42 313 
7 9684050608 
9 90473 

10 91705 
11 5523 23 524 
12 5523 23 525 
13 5640 27 408 
14 90353001 
15 5523 47 125 
16 90471 
17 9710080008 
18 9662080014 
19 5640 27 359-1 
20 5523 47 122-1 
21 5522 47 125 
22 9652050803 
23 5522 27 336 
24 5523 47 114-1 
27 5523 47 115 
28 9670062008 
29 5523 47 121 
30 5523 47 124 
31 5523 47 123 
32 9670051808 
33 5523 47 117 
34 5523 47 118 
35 9680060808 
36 9722050008 
37 5523 47 131-1 
38 9670083508 
39 5523 47 152 
40 5523 47 151 
41 9716080014 
42 9670082508 
43 90862 
44 5523 47 132 
45 5523 47 139 

r ."", ~ ~, , .. ..,. I 5523Z 470 
SECTION SECTION NUMBER 

* "'~'-? Q)$8/,ltlt181."1!1tt;lllt., 1!·;1 *t!-A,Q)'t!, -l! "J ~ ~~'t!il:)tt., ~ < t.!~ ~'. 
When ordering ite ms marked * ! i ndicate th e set number 
because th ey are availabl e o n y as a set. 

611.\l!~f,$/ PAR T NAME 
-llhJC:~~ COMPONENT PARTS Nn 

7" 1J ~ 1\ 0 
- A S S Y· G R I P P E R A S S Y 3 

1-7,9-24,27-36 
Y~~~*"~~ M6X16 SOCKET BOLT M6X16 18 

GRIPPER BASE 3 
~"7~~7" HK1616LL NEEDLE BEARING HK1616LL 6 

HOLDER 6 
STOPPER 6 

1J5- COLLAR 3 
SET SCREW M5X6 9 

1JL.7:to7- KRV16LL CAM FOLLOWER KRV16LL 6 
=-~"~~"7~~7" HK1612 NEEDLE BEARING HK1612 6 
*" IIJ ~ BOLT 3 
*" -lv BALL 3 

SPACER 3 
o-?-7:to7- RNAST 5R ROLLER FOLLOWER RNAST 5R 1 2 
t1 1J~ INNER RACE 12 
1JL.7:to7- KRV19LL CAM FOLLOWER KRV19LL 3 
l\":1li1"1J";;t M8 SPRING WASHER M8 3 
t~~ M8 NUT M8 3 

PIN 27 
'') ;I. GRIPPER 27 
1J"-~" GUARD 27 

SCREW M5X8 27 
~:J..;;t~" M5X10 SET SCREW M5X10 27 

SHAFT 3 
7-L. ARM 3 
Y~~~*"IIJ~ M6X20 SOCKET BOLT M6X20 3 
ilii!J:51"- HOLDER 27 

SPRING 27 
ililli:51"- HOLDER 27 
Y 7 '.H iii" IIi 1- M 5 X 1 8 SOCKET BOLT M5X18 27 
~ 70, ·J~7" SPRING 12 
1J5 - COL L A.R 12 

SET SCREW M6X8 24 
c -•J:;,7" c-5 C-RING C-5 12 
f:r.-~ (NOPS) CHAIN (NOPS) 1 
Y 'J '.H *" IIJ ~ M 8 X 3 5 SOCKET BOLT M8X35 2 
7" Q'')7 BLOCK 1 

CAM 1 
t511"t.l";;t M8 PLAIN WASHER M8 2 
Y 7 '') ~ iii " IIJ ~ M 8 X 2 5 SOCKET BOLT M8X25 2 
:J"31'::.d· 1J~? RS50 JOINT LINK RS50 1 2 
f:r-~ (OPS) CHAIN <OPS) 1 

CHAIN ATTACHMENT 6 
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-0-7-

DISTRIBUTOR 

r
=~RO~LLE~R =J-t!=7.Y3:..-=--~~~~~· 

-t!7'Y3:..-·~ 

SECTION SECTION NUMBER I ' 5522Z 510 I t7":J= -
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t7"J~o-5 -

DISTRIBUTOR ROLLER 

5522 51 110 

5522 51 1 20-1 

5522 51 130 

5522 5 1 140 - 1 

5522 51 150-1 

5524 51 210 

5524 51 220 

1 5522 51 113- 1 
2 9670051408 
3 5480 53 391-1 
4 9670061608 
5 90214 

5 90214 

-t!~V g :Y 

SECTI ON 
1! 7 v l3 :Y§-i§" r--ss-2 2 z 51 0 
S E C T I 0 N N U M B E R Li??'"---=-..:....:::..=..:::..· ---=-...:...::::.__-' 

*~-? O)&Jl81. ~i.ll1,!'1,1?~tt:; ib'! L-~ ~ '*it .NO)~, -1! ., H~.q~tl;)tVC < l!t!i ~' . 
Whe n o r de ri ng items mark ed * ,indi cate t he se t num be r 
because th ey a r e avail a b l e o nl y a s a se t . 

AA81.~~~ P ART NA ME 
t'f!ilt$~ C 0 M P 0 N EN T P A R T S No. 

0 - 7- ASSY ROLLER ASSY 8 

o-5 - ASSY ROLLER ASSY 2 
5,16 

o - 7- ASSY ROLLER ASSY 4 

o - 5 - ASSY ROLLER ASSY 2 
522PF 522PF 

5,21 
o - 5 - ASSY ROLLER ASSY 2 

DISTRUBUTOR ROLLER ASSY (UV) 8 

t7"J~o - 5- ASSY (UV> DISTRUBUTOR ROLLER ASSY (UV) 4 

7"57,~ BRACKET 8 
~7,~~"~~ M5X14 SOCKET BO LT M5X14 48 
?5J7° CLAMP 8 
~7'~~"~~ M6X16 SOCKET BOLT M6X16 48 
~" - ~~"Y~J?" 6000ZZ BALL BEARING 6000ZZ 60 

522PF 522PF 
~" -~~"7~J7" 6000ZZ BALL BEARING 6000ZZ 56 

522PFH 522PFH 
6 5522 51 111 o-7- ROLLER 8 
6 5524 51 211 t7"J~o-5- (UV) DISTRUBUTOR ROLLER (UV) 8 

--~7:.__~5~5~2~2~5~1:.__1~1~9~--~7~2~-~7~'~'~(~~-"~1~1~2~-=-'~· ~~~> ____ ~T~U~B~E~~<~F~O~R~1~S~T~U~N~I~T~)--------------~9. 
522PF 522PF 

7 5522 51 119 72-7" (~"11 2='!1~) TUBE (FOR 1ST UNIT) 8 
522PFH 522PFH 

8 5522 51 114-1 7"77'~ BRACKET 8 
9 5522 51 133-2 7"77,~ BRACKET 2 

10 5522 51 131 o-5- ROLLER 4 
10 5524 51 221 t7"J~0-7- (UV) DISTRUBUTOR RO LL ER (UV) 4 
11 5522 51 134-2 7"7~'~ BRACKET 2 
12 5522 51 135-3 7"77'~ BRACKET 2 
1 3 5522 51 136- 3 7"77'~ BRACKET 2 
14 5522 51 123-2 7"77,~ BRACKET 2 
15 9670062008 ~7,~~"~~ M6X20 SOCKET BOLT M6X20 8 
16 552 2 51 121-1 ROLLER 2 
17 5522 51 124- 2 BRACKET 2 
18 5522 51 145 STUD 8 

522PF 522PF 
19 5522 51 143-1 BRACKET 2 

522PF 522PF 
20 9670081608 ~ 7 '!I ~ ~ " Jli ~ M 8 X 1 6 SOCKET BOLT M8X16 8 

522PF 522PF 
21 5522 51 141-1 o-5- ROLLER 2 

522PF 522PF 
22 5522 51 14 4 - 1 BRACKET 2 

522PF 522PF 
23 5522 51 155-1 STUD 8 
24 5522 5 1 154-1 7"57'!1~ (NOPS) BRACKET (NOPS) 2 
26 5522 51 151 - 1 o-7 - ROLLER 2 
27 5522 51 117 PLATE 16 
28 9660050014 t'~ M5 NUT M5 16 
29 5522 51 153 - 1 7"77'~ (OPS) BRACKET (OPS) 2 
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5!"1'3t;-"J~o-5- -1! ~ ::-- 3 ;,-•-it- 1 s s 2 3 z s1 o 1 
SECTION NUMBER L------'-

3RD DISTRIBUTOR ROLLER SECTION 

0 

~ ,~14 ~-
~ / 
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9"1'3t7"J~o-5- -t!~~aY§~ 1 
SECTION NUMBER 5523 Z 510 

3RD DISTRIBUTOR ROLLER *v-?0$~~-~~~~~~~~*V~0~ ~.,~~~~~~~~(~8~~ 
When ordering items marked * !indicate the set number 
because they are avai l able on y as a set. 

No. -tt.,r*-!:tjSET Nn 
I}Jl.W,$-!:t PART Nn 

iilla"/.~~~ 
tlflil<:3-!} COMPONENT 

PART NAME 1l!l~ 
PARTS Nn O'ty 

5522 51 11 0 0-7- ASSY ROLLER ASSY 2 
5,6 

5523 51 120 t7"J~0-7- DISTRIBUTOR ROLLER 2 
5,19 

5523 51 1 40-1 0-7- ASSY ROLLER ASSY 1 
5,13 

1 9670051408 ') 7 ':J l-it. " Jld• M5X14 SOCKET BOLT M5X14 2 
2 5480 53 391-1 77-:J/ 0 CLAMP 2 
3 5523 51 116-2 /"57':.1~ BRACKET 2 
4 9670061608 ') 7 ':J 1- iii" Ill ~ M6X16 SOCKET BOLT M6X16 20 
5 90214 iii" -Ill'\" P 'J-:; 7" 6000ZZ BALL BEARING 6000ZZ 10 
6 5522 51 1 11 0-7- ROLLER 2 
7 5523 51 1 31 'f1.-/" (9"1'3 ]._':)~) TUBE (FOR 3RD UNIT) 5 
8 9670051608 ') 7 ., 1- iii " Ill ~ M5X16 SOCKET BOLT M5X16 1 2 
9 9660050014 t•:Jt- M5 NUT M5 6 

10 5523 51 124 tO'J PIN 6 
11 5523 51 12 5 :t+JI1'9 CLAMP 6 
1 2 5523 51 122-1 /"77':J~ BRACKET 2 
1 3 5523 51 1 41 -1 0-7- ROLLER 1 
14 5523 51 123-1 ?" 57':J ~ BRACKET 2 
1 5 5523 51 114- 1 /"77':J~ BRACKET 1 
16 5523 51 127 -1 /"57':)~ BRACKET 1 
1 7 5523 51 11 5-1 /"77':J ~ BRACKET 1 
1 8 5523 51 126-1 /"77':J~ BRACKET 1 
19 5523 51 1 21 0-7- ROLLER 2 
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-(:_,:t=~" nr.J~=~-----.,~-o-5-

INK DUCTOR ROLLER 

-t!?y"';,­

SECTION 

148 

-1! h.· "''"';..-·~ 
SECTION NUM BER 

1-----;:-::---. 5522Z 5201 



INK DUCTOR ROLLER 

-e..., ~:fi~jS ET No. 
No. 811.fi,~"J PART t/Q 

5522 52 12 0 

5522 52 130-1 

5522 52 210-1 

5522 52 230 

5522 52 250 

5522 52 260 

5522 52 270 

5522 52 350 

5522 52 410 

5522 52 420 - 1 

5522 52 850 

5524 51 230 

1 5522 52 415 

2 5480 53 385 

3 9710051008 

4 9642051214 

5 5480 53 383 
6 5430 26 315 
7 5300 33 562 
8 5522 52 864- 1 
9 90628 

10 95184 

10 97644 

11 9716040014 

12 9710040008 
13 9710060008 
14 9660060014 
15 5480 51 286 
16 5522 52 413 
17 5522 52 431-1 
18 5522 52 412 
19 9642040814 

20 5480 51 144 
21 5480 53 382 
22 5522 52 411 

-t!~YgY 

SECTION 

"t: :/ :1' D ./ 1It"'S" I 
SECTION NUMBER 

5522 z 520 

* "'1-? O>li~.r.,l:l l!1.?a1:' I:U:Si/1! 1., 1:' 8 t tt A-0.>1:, -e._. ~ 1Yi"t1:'i:I:)'(Vt: < t! <'H' . 
When ordering !teas marked * ,indicate the set nuaber 
because they are availa bl e only as a set. 

~ii~/coMPONENT PARTS ~ART NAME f!llj( 
O'ty 

91~~?") 0 -~ - ASSY TIMING PULLEY ASSY 2 

) 0 v-~ ASSY PLATE ASSY 2 

?-~ ASSY ARM ASSY 2 

~~? ASSY LINK ASSY 2 
60 , 62 
?-~ ASSY ARM ASSY 2 

Y - L ASSY ARM ASSY 2 
51,56 

o - 5- ASSY ROLLER ASSY 2 

t 0 ~ ASSY PIN ASSY 2 

? - L ASSY ARM ASSY 1 
9"11 l.='!l~ 1ST UNIT 

1 8, 2 2 
??'!lfY-L ASSY CLUTCH ARM ASSY 2 

Y-L ASSY ARM ASSY 1 

18,22 
INK DUCTOR ROL LER ASSY (UV) 2 

37,38 
SPACER 1 
1ST UNIT 

BRACKET 1 
1ST UNIT 

SPRING WASHER M5 2 
1ST UNIT 

SCREW M5X12 2 
9"11 J._.,~ 1ST UNIT 

PIN 2 
IJ~? LINK 2 
1J5 - COLLAR 4 

PIN 2 
SNAP PIN SSP - 4 2 

~vJ1~" AS - 03 2 0 0V SOLENOID AS - 03 200V 1 
2ND UNIT 

~vJ1~" AS - 03A 200V SOLENOID AS-03A 200V 1 
1ST UNIT 

PLAIN WASHER M4 4 
1ST UNIT 

n•~if"1J"~ M4 SPRING WASHER M4 8 
SPRING WASHER M6 8 

t'!l~ M6 NUT M6 6 
ECCENTRIC PIN 2 
STUD 2 
CLUTCH ARM 2 

J" .,':Jl. BUSHING 4 
SCREW M4X8 4 
1ST UNIT 

STUD 2 
SPRING 2 
ARM 1 
1ST UNIT 
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1:;J~9"79-o- ?-

INK DUCTOR ROLLER 

t..., 1-l"l!t f S ET Nn No. ll~cl'lo .fJ PART Nn 

22 5522 52 851 

23 9721040008 
24 5522 52 414 
25 5430 51 274 
26 9670061208 
27 9670051008 
28 9660050014 
29 9672053014 
30 5560 38 118 
31 9684060608 
32 5522 53 112 
34 5522 52 242 
35 9670082508 
36 5480 51 287 
37 90214 
38 5522 52 271 
38 5524 5 1 231 
39 5522 51 119 
4 0 5522 52 246 
41 9684050608 
42 5522 52 245-2 
43 9670083008 
44 968205060 8 
45 5522 52 253 - 1 
46 9660080014 
47 5522 52 254 
48 9670065508 
49 5430 38 316 
50 5480 51 733-2 
51 9410501608 
52 5522 52 251 
53 5480 53 391 - 1 
54 90899 
55 5522 52 241- 1 
56 5522 52 261 
57 5522 52 244-1 
58 5522 52 247 
60 5522 53 262 
61 5522 53 264 
62 5522 52 231 
63 5522 52 211-1 
64 9710080008 
65 9721120008 
66 5480 51 343 
67 5486 29 647 
68 9670062008 
69 5522 52 221 
70 9721080008 
71 91645 

71 91645 

72 5522 52 143 

73 5522 55 212 
74 9670081208 
75 5480 55 313 
76 5522 52 121 

-t!?'i s :-' 
S E CTIO N 

-t!? 'i a :-'1i:~ I 5522Z 520 
SECT I ON NUMB ER 

*"'- ? <1>1l~81.1i$81.1!1its!/l!Vl!l1! * 1t..V<1>1:, ~..., ~ ~f:t1!t£)tVC < f!~ ~'. 
Wh en o rde r i ng i t em s •arked *, i ndi c a te th e s e t nu • ber 
be c a use t he y a re a va il ab le onl y a s a s et. 

8ll81.~ff!;/ 
t•1il<:* i5' C 0 M P 0 N E N T P A R T S 

P AR T NAME ®~ 
Nn Q' ty 

ARM 1 
9"12 1.-'!lr- 2ND UNIT 

E- 1J:;J7" E- 4 E-RING E- 4 2 
ECCENTRIC COLLAR 2 
PLAIN WASHER 2 

') 'J '.!1 I- ;t;" Ill 1- M 6 X 1 2 SOCKE T BOLT M6X12 8 
') '7'.!11- i!l" Ill 1- M 5 X 1 0 SOCKET BOLT M5X10 4 
t'.!/1- M5 NUT M5 2 
o '.!11J 7 i1i" IH M 5 X 3 0 HEXAGON BOLT M5X30 2 

COLLAR 8 
1- ;1. ~ :J" . M 6 X.6 SET SCREW M6X6 24 
7" '.!/:J]. BUSHING 4 

LATCH 2 
') 'J '.!1 1- i1i " Ill 1- M 8 X 2 5 SOCKET BOLT M8X25 8 

SPRING 2 
BALL BEARING 6000ZZ 10 

o-5- ROLLER 2 
INK DUCTOR ROLLER (UV) 2 
TUBE (FOR 1 ST UNI T) 1 
PIN 2 

f- ;(~:J" M5X6 SET SCREW M5X6 2 
ARM 2 

') 'J '.!1 I' i1i" Ill 1- M 8 X 3 0 SOCKET BOLT M8X30 6 
SET SCREW M5X6 4 
SCREW 4 

t'.!/1- M8 NUT M8 8 
7"o'.!l7 BLOCK 4 
')'J'.!/1-i!l"lllt- M6X55 SOCKET BOLT M6X55 8 
iJ"t.J"~ WASHER 4 

SPRING 4 
SPRING PIN 5X16 4 

7-L ARM 2 
CLAMP 4 
HEXAGON SOCKET HEAD BO LT M5X14 4 
SHAFT 2 
ARM 2 
ARM 4 
BOLT 4 

7"'.!/:J]. BUSHING 4 
ill" Ill I' BOLT 2 
IJ:;J7 LINK 2 
J>-L ARM 2 
1\"~iJ"t.l"~ M8 SPRING WASHER M8 4 
E- 1} J 7" E -1 2 E-RING E- 12 2 
t5iJ"1J"~ PLAIN WASHER 2 

BUSHING 2 
') 'J '.!/ 1- i1i " Ill 1- M 6 X 2 0 SOCKET BOLT M6X20 6 

ST UD 2 
E - 1} J 7" E- 8 E-R I NG E-8 2 
~7~1'~'.!/:J? - AS1024 THRUST WASHER AS1024 4 

522PF 522PF 
~7~1-~'.!1~?- AS1024 THRUST WASHER AS1024 2 

522PFH 522P FH 
WASHER 2 

522PF 522PF 
METAL 4 

') 'J '.!/ t- ill " Ill 1- M 8 X 1 2 SOCKET BOLT M8X12 2 
t7iJ"1J":it PLAIN WASHER 2 
91::;, J 7 \\ 7 ° - IJ - TIMING PULLEY 2 
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INK DUCTOR ROLLER 

No. -tr,t-'lfi.fJjSET Na 
!!B ,g ·~ .f} PART No. 

79 9723470008 
80 90317 
81 5522 52 122 
82 5522 52 123 
83 5522 52 12 4-1 

84 5522 52 111 
85 9672062514 
86 9716060014 
87 5522 . 52 1 40-'1 
88 5522 52 351 
89 9660040014 

90 5522 52 852 

91 9670061608 

92 9642041014 

94 90074 
95 5522 52 144 
96 91296 
97 5524 52 143 

a~?.,~~ I 
tlflilC:::Fi~ COMPONENT 
c-•J::,?" C-47 

-1:! 7 :/g ;/1li-'o5 I 5522Z 520 
S E C T I 0 N N U M B E R '---'---'~::...._.:......::...;:____, 

* "-? O)$,?ali.II181.~1Ulilftl-~~ j;it..VO)~, -1! ., ~ ~-l!t~l!::JtVt: < t!~~'· 
When ordering items •arked *, indicate the set number 
because they are available only as a set. 

PART NAME 11!Jlf( 
PARTS No. O'ty 

C- RING C- 47 2 
iii" -Ill'\\\ j> 1JJ?" 6005ZZ BALL BEARING 6 0 05ZZ 4 
ili"il. BOSS 2 
tJt.. CAM 2 
tJt.. CAM 2 

522PF 5 2.2 P F 
7.51'.!11-" STUD 2 
o':Jtl?ili" Ill 1- M6X25 HEXAGON BOLT M6X25 6 
t71J"1J":tt M6 PLAIN WASHER M6 6 
)01.1-l- PLATE 2 
tOJ PIN 2 
t'.!ll- M4 NU T M4 4 

51"12 J.=':J 1- 2ND UNIT 
)Ov-1- PLATE 1 

51"12 J._'.!JI- 2ND UNIT 
') 'Y '.!! 1- iii \\ 1111- M6X16 SOCKET BOLT M6X16 2 

51"12 J.-'.!lt- 2ND UNIT 
t'\"J~~\\ M4X10 SCREW M4X10 4 

51"12 J._'.!Jt- 2ND UNIT 
511.=. ::,? " '\" Ill 1- 270H075 TIMING BELT 270H075 2 
j!,'\0 - tJ- SPACER 2 
=':J7° Ill A-6MF NIPPLE A- 6MF 2 
1J7 - COLLAR 2 

522PFH 522PFH 
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0-?-

3RD INK DUCTOR ROLLER SECTION 

152 

1!7Y3/'II=~ 
SECTION NUMBER 

5523Z s2o 1 



-l!~VgY 

SE CTI ON 

3RD INK DUCTOR ROLLER * -..- ~ Q.>i!llcl'l.l:t.ll151. 'Z' l:t:i;l~ l., 'Z' t! "t 1t A.Q.>'Z', -1< ., ~ $~'Z' l'.t;tVC < tS~ ~'­
When orderin g it e ~s marked * ,ind ic a t e th e s e t nu mbe r 
be cau se th ey ar e av a ilabl e only a s a set . 

No. -c "I H~-1} I s E T NQ 
llB.I'l.~~ PART NQ 

5522 52 120 

5522 52 410 

5522 52 440 - 1 

5523 52 210 

5523 52 220 

5523 52 410 

5523 55 250-1 

5523 55 280 

1 90214 
2 5523 52 411 
3 5523 51 1 31 
4 5523 52 236 
5 9660060014 
6 5480 51 665 
7 5523 52 237 
8 5480 53 391 - 1 
9 90899 

10 9684060608 
11 5560 38 11 8 
1 2 5523 52 239 
13 5523 52 238 
14 5523 52 2 31 
1 5 5522 53 11 2 
16 5523 52 232 
1 7 9670082508 
1 8 5640 52 315 
19 9721060008 
20 5640 52 314 
21 5560 52 127 
22 5560 52 12 8 - 1 
23 5523 52 2 41 
24 5562 53 333 
25 5562 53 332 
26 9660120014 
27 9710 120008 
28 5523 52 233 
29 9710080008 
30 9660080014 
31 9670063508 
32 5523 52 234 
34 5522 53 262 
35 5522 53 265 
36 5523 52 221 
37 9721120008 
38 5480 51 343 
39 5523 52 211 
40 9684050608 
41 5290 29 312 
42 5523 52 213 
43 5430 51 312 
44 5523 52 212 

liB.\'I, ~f,j; I 
~MJiX$~ C 0 M P 0 N E NT PARTS 
91:=.:;;?"? 0 

- 1J- ASSY 
55-59 
r-~ ASSY 
77,86 

?7':Jf·J' - ~ ASSY 
76,77 

J'-~ ASSY 
39,43 

IJ:J'J ASSY 
34,36 

1:;;=1'9"?9-o- 7-
1 , 2 

JOlJ-1- ASSY (522PF) 
46,48,"52,92,93 

JOlJ-1- ASSY <522PFH) 
48,52,92,93 

ill" - 111 '\ " r • J :;; ? " 6000ZZ 
o-7-
'fJ. - ?" <9"13 J.='JI-) 
J' - ~ 

t•Jt- M6 
~ J 'J 7 ill " 111 t-
}' - ~ 

'J5:JJO 
o'J1J'Jrt':J=I'ill" lv t- M5X14 
1-J*:J" M6X6 
1J7-
J'-~ 
}'-~ 

:J1'?t-
?" 'J~J. 
'J7'J=f1J~ 

'J7':J rill" IH M8X25 
to:;; 
E-'J:J?" E-6 
1\" *o'J 1-" 
A 7 0 IJ:;; 'J" 
'J'J:J1'-

-A9'JI-" 
t•J t-
=f 3 ? 1! 1m " 111 t-
t':Jt- M12 
/\"*i1"1J"* M12 
}'-~ 

/\"*+.t"1J"* M8 
t':Jt- M8 
') ,. ':) t- if; " lVI- M6X35 
1J5-
7"':J:JJ. 
ill" Ill t-
IJ:J'J 
E- IJ:;.. 'J" E-12 
t5i1"1J"* 
}'-~ 

1-.Jl*:J" M5X6 
+.t"1J":11 
to:;; 
7 '"J:J J. 
~9':.!1-" 
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PART NAME 
Uo. 
TIMING PULLEY ASSY 

ARM ASSY 

CLUTCH ARM ASSY 

ARM ASSY 

LINK ASSY 

INK DUCTOR ROLLER 

1 

1 

1 

1 

1 

PLATE ASSY (522PF) 1 

PLATE ASSY (522PFH) 1 

BALL BEARING 6000ZZ 3 
ROLLER 1 
TUBE (FOR 3RD UNIT) 1 
ARM 1 
NUT M6 3 
BOLT 2 
ARM 1 
CLAMP 2 
HEXAGON SOCKET HEAD BOLT M5X14 2 
SET SCREW M6X6 8 
COLLAR 2 
ARM 1 
ARM 1 
SHAFT 1 
BUSHING 2 
CLUTCH CAM 1 
SOCKET BOLT M8X25 6 
PIN 2 
E-RING E-6 2 
ROD 2 
SPRING 2 
WASHER 2 
STUD 2 
NUT 2 
ADJUSTMENT BOLT 2 
NUT M12 3 
SPRING WASHER M12 3 
ARM 1 
SPRING WASHER M8 2 
NUT M8 2 
SOCKET BOLT M6X35 1 
SPACER 1 
BUSHING 2 
BOLT 2 
LINK 1 
E-RING E-12 1 
PLAIN WASHER 1 
ARM 1 
SET SCREW M5X6 1 
WASHER 1 
PIN 1 
BUSHING 1 
STUD 1 



-t! ? :/a :.-' 
S E C T ION 

-e? ::r " :.-- t&:% 1 55 2 3 z 52 o · I 
SECT I O N NU MBER'----- ----'· 

3RD INK DUCTOR ROLLER -ic ~- 7 O)$,\'Ht li1,\'I, "C'Ii tl j! Vt: ~ * it...V O)"l:, -t..., ~ * 'f!t "t:ti:)tV C < f! ~~ ' . 
Wh en or de r ing i t ems mar ked *, i nd i ca t e the se t number 
because t h e y are ava i lab le only ns a se t. 

NQ -c ·j ~ $~/ S E T Nil 
llllcl'l.~-1!!' PART No. 

ilflcl'l.gf,J;/ 
~-$~ COMPONENT P A RTS 

45 9721080008 E- 'J 'J?" E-8 
46 9 1645 

522PF 
46 91645 

522PFH 
47 5522 52 143 

522PF 
48 5522 55 212 t1 1J'J 
49 9672062514 O'!I:IJ?ifi" Jld· M6X2 5 
50 9710060008 1\":;tiJ":IJ":;t M6 
51 9716060014 
52 5523 55 240-1 
53 9670081208 
54 5480 55 313 t?iJ":IJ"+ 
55 5522 52 12 1 
56 97234 7 0008 C- 1J'J?" C-47 
57 90317 
58 5522 52 122 
59 9670061 208 
60 5523 52 111-1 :1:11.. 
61 5523 52 112 - 1 :1:11.. 
62 55-22 52 111 
63 9642041014 t'\"J;;t:J" M4X10 
64 5523 52 423 - 1 :1:11\" -
65 5480 53 385 
66 97623 ~~J1~ " AS - 03-A 200V 
67 9716040014 t::>iJ":IJ";;t M4 
68 9710040008 1\" ;;t iJ" :IJ" ;;t M 4 
69 9660040014 t '.!JI· M4 
70 5522 52 864-1 
71 90628 
72 9716050014 t?iJ":IJ";;t M5 
73 9710050008 1\":;tiJ"t.l":;t M5 
74 9642051214 t'\"J;;t:J" M5X12 
75 5522 52 413 
76 5522 52 451 
77 5522 52 412 
78 5 300 33 562 :1:1 5 -
79 5480 51 287 
80 96700 5 3008 ~!r'!l~ifi"J!J~ M5X30 
81 9660050014 t'H M5 
82 9670051008 ~7'!1~ifi" JH M5X1 0 
83 5480 51 286 
84 5480 53 383 
85 5523 52 421 I)'J? 
86 5522 52 411 J> - 1.. 
87 9721040008 E- 1J'J?" E- 4 
88 5522 52 414 
89 5430 51 274 
90 5480 53 382 
91 5480 51 144 
92 91296 
93 5522 52 144 
94 5524 52 143 :1:15-

522PFH 
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P ART N AME 
No. 
E-RING E- 8 
THRUST WASHER AS1024 
522PF 

THRUST WASHER AS1024 
522PFH 

WASHER 
522PF 

METAL 
HEXAGON BOLT M6X25 
SPRING WASHER M6 
PLAIN WASHER M6 
PLATE ASSY 
SOCKET BOLT M8X12 
PLAIN WASHER 
TIMING PULLEY 
C-RING C- 47 
BALL BEARING 6005ZZ 
BOSS 
SOCKET BOLT M6X12 
CAM 
CAM 
STUD 
SCREW M4X10 
COVER 
BRACKET 
SOLENOID AS - 03 - A 200V 
PLAIN WASHER M4 
SPRING WASHER M4 
NUT M4 
PIN 
SNAP PIN SSP-4 
PLAIN WASHER M5 
SPRING WASHER M5 
SCREW M5X12 
STUD 
CLUTCH ARM 
BUSHING 
COLL AR 
SPRING 
SOCK ET BO LT M5X30 
NU T M5 
SOCKET BO LT M5X10 
ECCENTRIC PIN 
P I N 
LINK 
ARM 
E- RING E-4 
ECCENTRIC COLLAR 
PLAIN WASHER 
SPRING 
STUD 
NIPPLE A-6MF 
SPACER 
COLLAR 
522PFH 

1 
2 

1 

1 

2 
3 
4 
3 

1 

1 
2 

4 

1 

4 
1 
1 
1 
4 
4 
4 
1 

2 
2 
2 
1 
1 
2 
2 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
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-t!7Y3::.-•-tt 
SECTION NUMBER 5522Z 530 I 



9"11 ~~·7t~7~,9"?9 -
(RYOBI 522PF) 

-e?:/s:/ 
SECT I ON 

-tt 7 v- s _;/ 11t->:> I 5 5 2 2 z 5 3 o 
S E C T I 0 N N U M B E R ._ ___ ...:;_;:;;...;:;...;;:.._.;:_:;-=---• 

1ST WATER FOUNTAIN,DUCTOR 
(RYOBI 522PF) 

*""-? Q)IJJI.?..I~l$1.£ "el~:lSillV~ ~ ;1: U" A-(1)-e, -l: ., ~ ~-1}-eii:)tl., "C < /il!H'. 
When ordering i tells marked * , indicate the set number 
because they are available only as a set. 

No. -1: ':1 ~ ~~ 1 s E T Nn a~.?..~'* I P ART NAME i!!lllc: 
liB£*-!'} PART No. mlil<:~-IS' COMPONENT PARTS No. O'ty 

5522 52 320 "i'-1.. ASSY ARM ASSY 1 
14,17 

5522 52 330 "i' - 1.. ASSY ARM ASSY 1 
17,28 

5522 52 340 o-? - ASSY ROLLER ASSY 1 
1,2 

5522 52 410 "i'-l. ASSY ARM ASSY 1 
44,48 

5522 52 440-1 ??':J'f"i' - 1.. ASSY CLUTCH ARM ASSY 1 
43,44 

5522 53 110-1 ilill19"- ASSY HOLDER ASSY 1 
93 - 95 

5522 53 120-2 ;j;JlJ9"- ASSY HOLDER ASSY 1 
88,91 

5522 53 130 - 1 7 \\ 5 7 •.:n- ASSY BRACKET ASSY 1 
78,79,84,85 

5522 53 140 ., t - l. ;j; 1 - Jll ASSY WORM WHEEL ASSY 1 
86,87,134,135 

5522 53 150-3 "J'-1.. ASSY ARM ASSY 1 
73,75 

5522 53 1 70-1 ~9'JI-" ASSY STUD ASSY 1 
59,62,63,136 

5522 53 180-1 ·J~? ASSY LINK ASSY 1 
60,61 

5522 53 760-1 "i' - l. ASSY ARM ASSY 1 
66,68 

1 91638 ;t;·-~~"J'~~?"SS60002RS BALL BEARING SS60002RS 2 
2 5522 52 341 O-?- ROLLER 1 
3 5522 51 119 fJ.-7" (9"11 ].-':Jt-) TUBE (FOR 1ST UNIT) 1 
4 9660080014 t':JI- M8 NUT M8 5 
5 9710080008 n•+iJ"tJ"+ M8 SPRING WASHER M8 1 
6 5522 52 312 - 3 "J'-[, ARM 1 
8 90214 ;j; \\ - JlJ '\ \\ J' I J ~ ? \\ 6000ZZ BALL BEARING 6000ZZ 1 
9 5523 52 213 tO~ PIN 1 

1 0 9670082508 ') 7 '!I 1- ;j; \\ Jll 1- M8X25 SOCKET BOLT M8X25 3 
11 5522 53 1 1 2 7"':J;:J]. BUSHING 4 
1 2 5560 38 118 tJ5- COLLAR 4 
1 3 9684060608 1-;.t+;:J" M6X6 SET SCREW M6X6 1 2 
1 4 5522 52 321 "i'-l. ARM 1 
1 5 5480 53 391-1 ??J")O CLAMP 2 
16 90899 o 'J tJ ?"i' t 'J ~iii "Ill 1- M5X14 HEXAGON SOCKET HEAD BOLT M5X14 2 
1 7 9410501608 ~70IJ~?\\t0~ 5X16 SPRING PIN 5X16 2 
1 8 5480 51 733-2 ~~·7t-t..o-5-3?~7°~~?" SPRING 2 
19 5430 38 316 "1"tJ"+ WASHER 2 
20 5522 52 322 7"o':J? BLOCK 2 
21 9670064508 ')7':.1 I- iii" Ill 1- M6X45 SOCKET BOLT M6X45 4 
22 5522 52 253-1 +;:J" SCREW 2 
24 5480 56 148 ;j; \\Jill- BOLT 2 
25 9660060014 t•H M6 NUT M6 3 
26 5522 52 313-1 "J'-1.. ARM 2 
27 5522 52 311 -1 ;:Jt>71- SHAFT 1 
28 5522 52 331 1'-l. ARM 1 
30 5522 52 242 '? ,, f LATCH 1 
31 9710060008 H"+"1"tJ"+ M6 SPRING WASHER M6 1 
32 5480 51 286 ~~;:J~to~ ECCENTRIC PIN 1 
33 '9642040814 t~·:::J+;:J" M4X8 SCREW M4X8 4 
34 9710040008 H":ltiJ"tJ"+ M4 SPRING WASHER M4 4 
35 9716040014 t5"1"tJ":;t M4 PLAIN WASHER M4 4 
36 95184 ')1.1)11-" AS-03 200V SOLENOID AS-03 200V 1 
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'"11 ~~"7t~f~,:51"7'­
(RYOBI 522PF> 

t~~ g ;/ 

SE CT ION 

-I!~ ~ " Y*-5 ,----- -:::----., 
SECT I ON NUMB E R! 

5522 z 530 

1ST WATER FOUNTAIN,DUCTOR 
0 

* "?- ? 0)116.1'1. li$,\'l, <? I:U!i/'1 L.. <? 11! ;!: 'It ,.t. O)~, -l:t "' ~ $-l'l"~ i;!;:lt L-"C < t ! <!: ~'. 
Wh e n or deri ng i tems ma rked * ,in d icat e t he set n um be r 
be ca use th ey a r e avai l able o n ly as a se t. 

37 5480 53 385 7" 57'.!1" 
38 5522 52 864-1 
39 90628 
40 9642051214 t'\"::J:it:J" M5X12 
41 9710050008 l\":ittt"1l":it M5 
42 5522 52 413 ~''.!! "\\ 
43 5522 52 451 75'.!171'-1... 
44 5522 52 412 7"'.!1:J1. 
45 5480 53 383 
46 5480 51 144 
47 5480 53 382 
48 5522 52 411 1'-1... 
49 9.721040008 E - 1J~7" E - 4 
50 5480 53 384 IJ~7 

51 5300 33 562 
52 5480 51 287 
53 9672053014 o '.!11l? ifi " Ill t- M 5 X 3 0 
54 9670051008 ') 7 '.!! t- ifi" Ill t- M 5 X 1 0 
55 5522 52 414 
56 5430 51 274 t 5 tt"1l"+ 
57 9670061208 ') 7 '.!1 t- ifi " Ill t- M 6 X 1 2 
58 9721080008 E - •J:..7 " E -8 
59 91645 ~ 5 ~1'-~'.!I:J~ - AS1024 
60 5522 53 181 - 1 ·J~7 

61 90960 =-t-"~'\"1'~::..7" HK1412 
62 5522 55 212 
63 5522 53 171-1 
64 9721150008 E - IJ ~ 7" E - 1 5 
65 5522 53 162 
66 5522 53 761 -1 
68 91685 =-t-"~'\"Y~~7"NA4903LL 

69 5522 53 152-1 
70 5522 53 153 
71 5522 53 154 
72 5522 53 155-1 
73 5522 53 151-1 1'-1... 
75 90355007 ~:;..~z175'.!1'f HFL2026 
76 5522 53 143-1 ;filii'" -
77 9670062508 ') 7 '.!! t- iii " Ill t- M 6 X 2 5 
78 5522 53 131-1 7"?7'.!11'-
79 5522 53 133 
80 9684050608 1'-J:it:J" M5X6 
82 5522 53 134-1 
83 5522 53 135 
84 5522 53 132 
85 9410301608 
86 5522 53 141 ? :t - 1... iii 1 - Ill 
87 5522 53 142 7 '".!!:; 1. 
88 5522 53 121 ifilll'" -
89 5480 51 256-1 Ill\"-
90 90799 = :f: \\ IJ :5I \\ ~ 2 5 
91 90355009 ~~?I17 ? '.!1'f HFL3030 
93 90289 t1~:;.. IR17X20X30.5 
94 90586 t1 1J~ IR25X30X32 
95 5522 53111-1 ;filii,"-
96 5522 53 114-2 
97 91331021 '17'.!11'-ifi"Jilt- M8X30 
98 5522 53 113-1 ifilll'"-
99 5522 53 122 

158 

PART NAME 
N~ 

BRACKET 
PIN 
SNAP PIN SSP-4 
SCREW M5X12 
SPRING WASHER M5 
STUD 
CLUTCH ARM 
BUSHING 
PIN 
STUD 
SPRING 
ARM 
E-RING E-4 
LINK 
COLLAR 
SPRING 
HEXAGON BOLT M5X30 
SOCKET BOLT M5X10 
ECCENTRIC COLLAR 
PLAIN WASHER 
SOCKET BOLT M6X12 
E-RING E- 8 
THRUST WASHER AS1024 
LINK 
NEEDLE BEARING HK1412 
METAL 
STUD 
E-RING E-15 
WASHER 
ARM 
NEEDLE BEARING NA4903LL 
SHAFT 
SPRING 
STUD 
COLLAR 
ARM 
ONE WAY CLUTCH HFL2026 
HOLDER 
SOCKET BOLT M6X25 
BRACKET 
SHAFT 
SET SCREW M5X6 
KNOB 
INDEX 
WORM 
SPRING PIN 3X16 
WORM WHEEL 
BUSHING 
HOLDER 
LEVER 
BALL GRIP 25 
ONE WAY CLUTCH HFL3030 
INNER RACE IR17X20X30 . 5 
INNER RACES IR25X30X32 
HOLDER 
FOUNTAIN ROLLER 
SOCKET BOLT M8X30 
HOLDER 
BRAKE COLLAR 

i!!l~ 
C)' t y 

1 
1 

4 
2 

1 
2 
1 

1 
1 

1 
2 
1 

2 

1 
2 

2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 

1 

1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 
2 
1 
1 



.----- ---·-·· 
9"11 ~~"7~~'~'9"?'­

(RYOBI 522PF> 
-t?.Ys/ 
SECTION 

-e './ _, .. ./ ~...,. I 
SECTION NU MBER 5522 z 530 

1ST WATER FOUNTAIN,DUCTOR 1r. ..--? <DilB.I'I.I:t.l$1£ ·e litlilf! V~ ~ * -tt A.. <D-e, -1: , ~ *-fi1:'tl:)'(l/C < t!~ ~'. 
Whe n orde ring ite~s marked * ,indi c ate the set numb e r 
because they are available only as a set. 

Nn lif!.W.~fll;/ 
~~3~ COMPO NE NT PA RTS 

PART N A M E 
NQ 

filii< 
O'ty 

100 5640 55 561-1 STUD 2 
10 1 9648050814 +J5J:;t;:;" M5X8 SCREW M5X8 2 
1 02 5480 53 125 BRAKE SHOE 1 
103 5480 53 128 PLATE 1 
104 5522 53 191 BRAKE SPRING 2 
105 9716080014 PLAIN WASHER M8 2 
106 9642050814 t'\"J:;t;:;" M5X8 SCREW M5X8 4 
107 5522 53 444 '\'1>'.!.171>- CATCHER 2 
108 5522 53 443-1 ' WATER SAUCER 1 
108 5522 53 451 WATER SAUCER 1 

FOR CE SPEC. 
109 90699 Ut'.!.l 1- M5 U-NUT M5 6 
1 1 0 5522 53 217 PLATE 8 
1 1 1 5430 53 617 WIPER 8 
1 1 2 5522 53 215-1 7" ?7'.!.1 1- BRACKET 
1 1 3 9670061201 '} 7 '.!.I 1- iii " JIJ I- M 6 X 1 2 SOCKET BOLT M6X12 4 
1 1 4 9670051001 '} 7 '.!II- iii " Jilt- M 5 X 1 0 SOCKET BOLT M5X10 2 
11 5 5522 53 213-2 7"57'.!.11- BRACKET 8 
1 1 6 9710030008 J\":it+J"t.J";;t M3 SPRING WASHER M3 16 
1 1 7 9642031014 SCREW M3X 10 16 
1 1 8 91316001 SCREW M5X 12 8 
119 5522 53 211 STAY 1 
120 9716060014 t5+J"t.l";;t M6 PLAIN WASHER M6 2 
1 21 5522 53 117-1 PIPE 1 
122 5522 53 118 HOSE 1. 
123 5522 53 115-2 ~~"7":11 WATER FOUNTAIN 
124 90507 0 1J~?" . P-14 0-RING P-14 1 
125 5522 53 116-3 CAP 1 
126 5522 53 216-1 BRACKET 1 
127 5522 52 343 NEWMOL(DAMPENING ROLLER COVER) 1 
128 9670083008 '} 7 '.!.11- iii " Ill 1- M 8 X 3 0 SOCKET BOLT M8X30 1 
129 5430 35 314 SPACER 1 
130 9684061008 SET SCREW M6X10 1 
1 31 9660040014 t'.!.l I' M4 NUT M4 4 
132 5522 53 445 ilil~'"- HOLDER 2 
133 9660050014 t '.!.l l- M5 NUT . M5 1 
134 9410502008 SPRING PIN 5X20 2 
1 3 5 9410302008 SPRING PIN 3X20 2 
136 91296 NIPPLE A-6MF 1 
137 9684040508 1-;l;;t;:.," M4X5 SET SCREW M4X5 1 

159 



9"12~~-7~~7~,,.,,_ -t!~-:/3::..-
(RYOBI 522PF> 

2ND WATER F 0 UN T A I N, DUCT 0 R SECTION 
(RYOBI 522PF) 

160 

-t!~-:/3::..-•-tt 

SECTION NUMBER 5523Z 5301 



9"~2E~"7~~7~,9"?9-

<RYOBI 522PF) 
-t?7Va :/ 
SE C T I ON 

~ 'l :/ a "' '*"5 I 5 5 2 3 Z 5 3 0 
SECTION NUMB ER 

2ND WATER FOUNTAIN,DUCTOR 

5522 52 340 o - :;>- ASSY 
1,2 

5522 52 440-1 ?7'Y'fJ>-L AS SY 

5522 52 820 ?-L ASSY 
10,25 

5522 52 830 J> - L ASSY 
18,25 

5522 52 860 ?-L ASSY 

5522 53 110-1 -~9"- ASSY 
94-96 

5522 53 120-2 -~9" - ASSY 

5522 53 150-3 ?-6 ASSY 

5522 53 170-1 ~9~~· ASSY 

5522 53 730 7"5~~~ ASSY 
59 - 61,91 

62-64,129 
5522 53 760-1 ?-L ASSY 

5522 53 780 ~~? ASSY 
49,50 

1 91638 
2 5522 52 341 o-5-
3 5522 52 343 
4 9660080014 t•H M8 
5 9710080008 
6 5522 52 312-3 r-t.; 
8 90214 
9 5523 52 213 

10 5522 52 821 r-6 
11 5 480 53 3 91 - 1 
12 90899 
13 9670082508 
14 5522 52 313-1 ?-6 
15 5522 52 311-1 
16 5560 38 118 
17 9684060608 1-J~~· M6X6 
18 5522 52 831 J>-6 
19 5522 53 112 
20 5522 52 242 7'J'f 
21 9670083008 
22 5430 38 316 if"tl"~ 

23 5522 52 254 
24 5522 52 253-1 
25 9410501608 
26 5480 51 733-2 
27 9670064508 ') 7 '.H *" Ill 1- M 6 X 4 5 
28 5480 56 148 
29 9660060014 t•H M6 
30 9710060008 1\" ~if" tJ" ~ M 6 
31 5480 51 286 
32 5522 52 861 
33 9672053014 
34 9670051008 ') ;-~ 1-* " lVI- M 5 X 1 0 

*"<~-? 0)!1~81. l:l11181>"C IUS~V~~ j;"ltA,O)"t', -1:, 1-'/l';~"t'l:t.:ltVC < t.! t: ~'. 
Whe n or deri n g i te ms mark ed * , i nd i cat. e th e se t nu mb er 
be c a us e they ar e a va i lab l e on ly as a s et. 

P A RT NAM E 
PAR T S No. 

ROLLER ASSY 

CLUTCH ARM ASSY 

ARM ASSY 

ARM ASSY 

ARM ASSY 

HOLDER ASSY 

HOLDER ASSY 

ARM ASSY 

STUD ASSY 

BRACKET ASSY 

WORM WHEEL ASSY 

ARM ASSY 

LINK ASSY 

BALL BEARING SS60002RS 
ROLLER 
NEWMOL(DAMPENING ROLLER COVER) 
NUT M8 
SPRING WASHER M8 
ARM 
BALL BEARING 6000ZZ 
PIN 
ARM 
CLAMP 
HEXAGON SOCKET HEAD BOLT M5X14 
SOCKET BOLT M8X25 
ARM 
SHAFT 
CO LLAR 
SET SCREW M6X6 
ARM 
BUSHING 
LATCH 
SOCKET BOLT M8X30 
WASHER 
BLOCK 
SCREW 
SPRING PIN 5X16 
SPRING 
SOCKET BOLT M6X45 
BOLT 
NUT M6 
SPRING WASHER M6 
ECCENTRIC PIN 
ARM 
HEXAGON BOLT M5X30 
SOCKET BOLT M5X10 

161 

11!!ll< 
O' ty 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 
1 
1 
5 
1 
1 
1 
1 
1 
2 
2 
3 
2 

4 
1 2 

1 
4 
1 

2 
2 
2 
2 
2 
4 
2 
4 
2 
1 
1 
1 
2 



~-12~~-Jt~,~~~-?~ ­

(RYOBI 522PF) 
t:7'i3:.t' 
SECTION 

-i:!'l'Ys:,.;~{} I 5523Z 530 
SECT I ON NUMBER.___ ______ _, 

2ND WATER FOUNTAIN,DUCTOR * ""' -!>' o:>&Bal!ltl!l81t~l't:l:SiJ:Vl::~ i: ~NO:>~, ~, ~ ,Z,~"t:'t!.:)(V·c <t.! ~~'­
When ordering ite111s marked * ,indicate the s e t nu111ber 
becaus e they are available only as a s e t. 

No. -e,t-*~jSET Nn llB"'if,j; I PA RT NAME ®lit: 
llBffl.*-!i.t PART Nn tlfi£· .ft COMPONENT PARTS Nn O'ty 

35 5522 52 413 ~~..,~--- STUD 1 
36 5522 52 451 ?5':JfJ> - b CLUTCH ARM 1 
37 5522 52 412 7•':):;1. BUSHING 2 
38 5480 51 144 ~51':Jt-• STUD 1 
39 5522 52 866 A701J:J?" SPRING 1 
40 5480 51 287 A701J:J?• SPRING 1 
41 9721040008 E-•J~?· E-4 E-RING E-4 1 
42 5522 52 862 IJ:J? LINK 1 
43 5480 53 383 tO:J PIN 1 
44 5522 52 414 '\:J:J~ 1J5- ECCENTRIC COLLAR 1 
45 5430 51 274 t7'1"1J";jl PLAIN WASHER 1 
46 9670061208 'J ;- ':J 1- ;t; " Ill 1- M6X12 SOCKET BOLT M6X12 5 
47 9721 080008" E- IJ:J ?" E-8 E-RING E-8 1 
48 91645 il.5~1-'J'.!I:J1>- AS1024 THRUST WASHER AS1024 2 
49 5522 53 781 IJ:J? LINK 1 
50 90960 _-t-"111'\•r•J~?" HK1412 NEEDLE BEARING HK1412 2 
51 5522 55 212 "t-fiJ:J METAL 1 
52 5522 53 171 -1 ~51'.!11-" STUD 1 
53 5522 53 761-1 "P-b ARM 1 
54 5522 53 1 5 5 -1 1J7- COLLAR 1 
55 5522 53 1 51 -1 )'-1.. ARM 1 
56 90355007 'J:J?:r1?5':Jf HFL2026 ONE WAY CLUTCH HFL2026 1 
57 5522 53 143-1 ;filii 51•- HOLDER 1 
58 9670062508 ') 7 '.!1 1- iii " Ill 1- M6X25 SOCKET BOLT M6X25 2 
59 5522 53 731 7"77':JJ- BRACKET 1 
60 5522 53 132 ?;t - 1.. WORM 1 
61 9410301608 ~ 70 1)~?\\ tO~ 3X16 SPRING PIN 3X16 1 
62 5522 53 741 ?;t-1.. ifi-f-111 WORM WHEEL 1 
63 9410502008 A 70 IJ:J?" to;) 5X20 SPRING PIN 5X20 2 
64 5522 53 1 42 7" '.!J:J]. BUSHING 1 
65 5522 53 1 21 ;filii~" - HOLDER 1 
66 5480 51 256-1 1.11\"- LEVER 1 
67 90799 _.:f"•J51"~ 25 BALL GRIP 25 1 
68 5300 33 562 1J5- COLLAR 2 
69 90628 ~t':JJOtO:J SSP-4 SNAP PIN SSP-4 1 
70 5522 52 864-1 tO:J PIN 1 
71 5522 52 865 t.l/\•- COVER 1 
72 9642040814 t'\•J;j~:J• M4X8 SCREW M4X8 4 
73 9710040008 /\";jliJ"1J•;jl M4 SPRING WASHER M4 4 
74 9716040014 t7'1"1J";jl M4 PLAIN WASHER M4 4 
75 97644 ')1.1)11-" AS-03A 200V SOLENOID AS-03A 200V 1 
76 9670053008 ') ;- .., 1- iii \\ JIJJ- M5X30 SOCKET BOLT M5X30 2 
77 5480 51 297 7"77'.!11- BRACKET 1 
78 5522 52 863 7"o':J? BLOCK 1 
79 9660040014 t•.'Jt- M4 NUT M4 1 
81 90355009 'J:J?:r-f??':Jf HFL3030 ONE WAY CLUTCH HFL3030 1 
82 9721150008 E - IJ:J?" E-15 E-RING E-15 1 
83 5522 53 162 'J':J:Ji'- WASHER 1 
84 91685 = - t-"~'\·7~:J?•NA4903LL NEEDLE BEARING NA4903LL 1 
85 5522 53 1 52-1 :J1>7t- SHAFT 1 
86 5522 53 153 ~70 •J::..?" SPRING 1 
87 5430 38 324 ~~·.'Jt-• STUD 1 
88 5522 53 754 il-51'.!11-" STUD 1 
89 9684061008 J-;(;ji:J" M6X10 SET SCREW M6X10 ... ,. 1 
90 5430 35 314 il,'\0-'1- SPACER 1 
91 5522 53 732 :Ji'7t- SHAFT 1 
92 5522 53 1"34-1 '.'J~:::. KNOB 1 
93 5522 53 135 1"J7-..,?~ INDEX 1 
94 90289 "t1 1J::.. IR17X20X30 . 5 INNER RACE IR17X20X30 . 5 1 

162 



9"12~~-,~~'~'9"?9-
(RYOBI 522PF> 

-e?~s~ 

SECTION 
"t! './ :/ ~~ "' ill"? I 5 52 3Z 53 0 SECT I ON NUMBER L........;;.....;;....:::....::....;=--..:.....::;....:;___, 

2ND WATER FOUNTAIN , DUCTOR *"-? O)J!II£1!11l£1!1Ulilit- "l!~ "tttA.O)'t', -tr "~ ~ ~~'t'i1DtVt: < t!<H'. 
lhen ordering Jte~s •arked * ,indicate the set nu•ber 
because ~hey are available only as a set. 

11£.fagt;/ 
~~S~ COMPONENT PARTS 

95 90586 ti 1J~ I R2 5X30X32 
96 5522 53 111-1 
97 5522 53 114- 2 
98 91331021 'J7'!11-ili"lld- M8X30 
99 9670061608 ')7'!11-ili"JH M6X16 

100 5522 53 113-1 ililll9"-
1 01 5522 53 122 
1 02 5640 55 561 - 1 
103 5480 53 125 7" v- t:n -
104 5480 53 128 
1 0 5 5522 53 191 
106 9716080014 t?IJ"iJ":lt M8 
107 9648050814 IJ5:J:lt:J" MSX8 
108 5522 53 2 1 2 - 2 
109 5522 53 213 - 2 
110 91316001 7:13?:11:1" M5X12 
111 5522 53 2 1 1 
11 2 5522 53 214-1 
1 1 3 9670061201 ')7'!11-ili"lld .. M6X12 
1 1 4 9670051001 ') 7 '.!11- iii • lid- M 5 X 1 0 
11 5 5430 53 617 
116 5522 53 217 
11 7 9710030008 1\";;t+.t"iJ";;t M3 
1 1 8 9642031014 t'\"::J:lt:J" M3X10 
119 9716060014 t5+.t"1J";;t M6 
120 5522 53 715 - 2 
1 21 9670054508 ') 7 '!II- iii" Jill- M 5 X 4 5 
122 5522 53 716 
123 5522 53 116- 3 
124 90507 o - ·J ~?" P- 14 
125 9710050008 
126 5640 42 131 
127 5486 76 517 
128 5522 53 723 
1 29 9410302008 
130 9684050608 
1 31 9660050014 t•.:Jt .. M5 
1 32 91296 
133 9684040508 

163 

PART NAME 
til 

INNER RACES IR25X30X32 
HOLDER 
FOUNTAIN ROLLER 
SOCKET BOLT M8X30 
SOCKET BOLT M6X 1 6 
HOLDER 
BRAKE COLLAR 
STUD 
BRAKE SHOE 
PLATE 
BRAKE SPRING 
PLAIN WASHER M8 
SCREW MSX8 
BRACKET 
BRACKET 
SCREW M5X12 
STAY 
BRACKET 
SOCKET BOLT M6X12 
SOCKET BOLT M5X10 
WIPER 
PLATE 
SPRING WASHER M3 
SCREW M3X10 
PLAIN WASHER M6 
WATER FOUNTAIN 
SOCKET BOLT M5X45 
BRACKET 
CAP 
0 - RING P- 14 
SPRING WASHER M5 
HOSE BAND 
STUD 
HOSE BAND 
SPR I NG PIN 3X20 
SET SCREW M5X6 
NUT M5 
NIP PLE A-6MF 
SET SCREW M4X5 

1 
1 
1 
2 
2 
1 
1 
2 
1 
1 
2 
2 
2 
1 
8 
8 
1 
1 
4 
3 
8 
8 

16 
16 

2 
1 
4 
2 
1 
1 
1 
2 
1 
4 
2 

1 
1 
1 



~"~~E~"7~~7~,~"?~­
<RYOBI 522PF> 

3RD WATER FOUNTAIN,DUCTOR 
(RYOBI 522PF> 

SECTION 

164 

-t!PY3/I}:.f} 
SECTION NUMBER 

5523Z 531 



9"1'3~~-7~~'~ ' 9"?9-
(RYOBI 522PF) 

-t!9:/s;/ 
SECTION 

-tr~Ys:/1!&-"':f 1 
SECTION NUMBER 

5523 Z 531 

3RD WATER FOUNTAIN,DUCTOR *v-?0$~~-~~~-~~~~~V~0~ ~7·~~~~x~~<~8~. 
When orde rin g items marked * ,i ndicate t he se t num be r 
because th ey are ava i lable only as a set . 

No. 

5522 52 410 

5522 · 52 440 - 1 

5522 55 190 

5523 52 310 

5523 52 320 

5523 52 330 

5523 52 350 

5523 52 360 

5523 52 380 

5523 53 110 - 1 

5523 53 120 - 2 

5523 53 130 

5523 53 140-1 

5523 53 150-2 

5523 53 160 

5523 53 170 

5523 53 180-1 

5523 53 190 

5523 53 230-1 

1 9670063508 
2 5523 52 332 
3 5522 53 112 
4 5523 52 333 
5 5523 52 334 
6 9660060014 
7 5480 51 665 
8 90899 
9 5480 53 391-1 

10 5523 52 335 
11 9684060608 
12 5560 38 118 
13 91638 
14 5523 52 381 
15 5523 51 131 
16 5522 53 265 
17 5522 53 262 
18 5523 52 321 
19 9 72 1120008 
20 5480 51 343 
21 971008 0 008 

PART NAME 
P ARTS Nn 

r - L. ASSY ARM ASSY 

?5'Hr-L. ASSY CLUTCH ARM ASSY 
133,140 

Ill\"- ASSY LEVER ASSY 
81,179 

r-L. ASSY ARM ASSY 

1)~? ASSY LINK ASSY 
1 7,1 8 

~1>Jt- ASSY SHAFT ASSY 
109-111 
tJ~? ASSY LINK ASSY 
17,113 

~1>71- ASSY SHAFT ASSY 
111,114,115 

WATER DUCTOR .ROLLER 

SPR OCKET ASSY 

iii 111 9 " - · A s s v HOLDER ASSY 
91-93 

? ~ - t.. iii 1 - lv A s s Y WORM WHEEL ASSY 

r - L. ASSY ARM ASSY 
52,177 

r - L. ASSY ARM ASSY 

J":;~;-';.lt- ASSY BRACKET ASSY 
60,100, 1 01 

1J~? ASSY LINK ASSY 

SPROCKET ASSY 
76 , 77 

BRACKET ASSY 

~9'!11-" ASSY STUD ASSY 
43-45,178 

SOCKET BOLT M6X35 
r - L. ARM 
J" '!1~2 BUSHING 

SPACER 
)' - !.. ARM 
t'!lt- M6 NUT M6 

BOLT 
o'Jt?rt'Jfili"fut- M5X14 HEXAGON SOCKET HEAD BOLT M5X14 

CLA MP 
ARM 
SET SCREW M6X6 

t5- COLLAR 
ili"-fu~"7~~?"SS60002RS BALL BEARING SS60 0 02RS 
o - 5 - ROLLER 

TUBE (FOR 3RD UNIT) 
iii" lv t- BOLT 

BUSHING 
')~? LINK 
E- 1)~?" E-12 E- RING E- 12 

PLAIN WASHER 
1\":;tiJ"t":;t M8 SPRING WASHER M8 

165 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 
5 
1 
2 
3 
2 
2 
2 
1 
9 
2 
2 
1 
1 
2 
4 
1 
1 
1 
5 



,.13~~-,~~7~,,-?9-

(RYOBI 522PF) 
-ir ~ V s:-' 

SECTION 
·tdr ~ 9 :-'i&:-5 I 55 2 3 Z 5 31 
SECT I ON NU MBER 

3RD WATER FOUNTAIN,DUCTOR *• - 7 Q.>Df!.fl.l:tlj1.1'1,-eiH>id! L, -e~*~..t-Q.l-e, -t< "~ H li.j;}-el£3tVt: < t.:~~ · ­
When ordering items mar ked * , i nd i cat e t he se t numbe r 
be ca use they are availab l e only as a se t . ) 

llt!,fl,;gf,];/ 
~-·· COMPON E NT PARTS 

22 9660080014 t'.!Jt- M8 
23 9684050608 i';(:ilv" M5X6 
24 5290 29 312 
25 902 1 4 
26 55 2 3 52 2 1 3 
27 9670082508 ') 'J '.!J t- iii " flit- M 8 X 2 5 
28 5640 52 3 1 5 
29 9721060008 E- 1J~?" E-6 
30 5640 52 314 
31 5560 52 127 
32 5560 52 128-1 
33 5523 52 337 
34 5640 52 319 
35 5560 52 129-1 
36 5523 52 311 
37 5430 51 312 
38 5523 52 312 
39 9710120008 H":ilif"t.J":il M12 
40 9660120014 t '.!J t- M12 
41 5523 53 171 
42 90960 
43 5522 55 212 t1 1J~ 

44 91645 
45 5 523 5 3 231-1 
46 5523 53 151-2 
47 5523 53 152 
48 9721080008 E- 1J~?" E-8 
49 9721150008 E- IJ ~?" E -1 5 
50 5430 42 527 
51 5523 53 142 
52 5523 53 141 
55 5522 53 143-1 ililll9"-
56 5640 43 533 1\ \\ :11 

57 5523 53 143 
58 9670062508 ') 'J '.!Ji' iii • Ill t- M 6 X 2 5 
59 5430 35 314 
60 5522 53 131-1 
61 5523 53 161 
62 90242 7'".!Jv2 MB121 ODU 
63 9670062008 ')'J'.!J I' iii" Ill t- M6X2 0 
64 5523 53 162 
65 5523 55 169- 1 ))" 

66 5522 53 135 
67 5523 5 3 1 85 
68 97160600 1 4 t?if"t.J":il M6 
69 9710060008 1\" :ilif" t.J• :11 M6 
70 9670061208 ') 'J '.!1 t- iii " Ill t- M 6 X 1 2 
71 5523 53 183 f:r.-~ 

72 5523 53 184 t.J5-
73 9670082008 ') 'J '.!J t- iii " Ill t- M 8 X 2 0 
74 5523 53 182 
75 90584 t i 1J ~ I R 1 2 X 1 6 X 1 6 
76 5523 53 181 - 1 
77 91704 
78 9410805008 
79 5430 26 214 ij"t.J•+ 
80 9721100008 E - 1J~7" E-10 
81 552 2 55 143-1 II 1\"-
82 91217 ili-~1-;(t.Jt?" 17 
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P ART NAME 
tJn 

NUT M8 
SE T SCREW M5X6 
WAS HER 
BALL BEARING 6000ZZ 
PIN 
SOCKET BOLT M8X25 
PIN 
E- RING E-6 
ROD 
SPRING 
WASHER 
STUD 
NUT 
ADJUSTMENT BOLT 
ARM 
BUSHING 
STUD 
SPRING WASHER M12 
NUT M12 
LI NK 
NEEDLE BEARING HK1412 
METAL 
THRUST WASHER AS1024 
STUD 
ARM 
BUSHING 
E-RING E-8 
E-RING E-15 
PLAIN WASHER 
PIN 
ARM 
HOLDER 
SPRING 
STUD 
SOCKET BOLT M6X25 
SPAC ER 
BRACKET 
SHAFT 
BUSHING MB1210DU 
SOCKET BOLT M6X20 
BRACKET 
KNOB 
INDEX 
PLATE 
PLAIN WASHER M6 
SPRING WASHER M6 
SOCKET BOLT M6X 1 2 
CHAIN 
COL LAR 
SOCKET BOLT M8X20 
STUD 
INNER RACES IR12X16X16 
SPROCKET 
NEEDL E BEARING HK1616 
SPRING PIN 8X50 
WASHER 
E-RING E-10 
LEVER 
CLAMP 17 

1\!lll< 
O'ty 

7 

3 
2 
2 
2 
2 
2 
1 
2 
2 
1 
1 
1 
3 
3 
1 
2 
1 
2 
1 
1 
2 
3 
1 
1 

1 
1 
1 
1 
2 

2 
4 

1 

2 
3 
5 
1 
1 

1 
2 
1 
2 
2 
1 
1 
1 
6 



9"13~~"7~~~~,9"?9-

(RYOBI 522PF> 
-t-7~a~ 
SE CT I ON 

-t-7~ a ~:tlt~ 1 
SE CT ION NU MBER 

5523 Z 531 

3RD WATER FOUNTAIN,DUCTOR *. -:r -? Q)$,\'1,11$ ,\'l,~ l:t ilj]J{ t.-~ i!! 11: 1tiVQ)~, -1!..., 1- :lJI:-I'J"~l:t)(VC < f!ts ~'. 
Whe n o r de r i ng i te ms mar ked * , ind i cat e the s e t nu mber 
be cau se th ey a re a vaila b l e on l y as a se t . 

No. .1B~~f.J;/ 
m~$~ COMPONENT PART S 

83 5522 53 722 iii - ~ (L2800> 
84 5522 53 126 ili-7- (L3800) 
85 5523 53 445 ili-7-
86 91923 711ll9-
87 5522 53 721 ili-7- (L2800) 
88 5522 53 125 ili-7- (L3800> 
89 5523 53 444 ili-7-
90 91192 1\"~1-" 23 
91 90289 t1~~ IR17X20X30 . 5 
92 90586 t1 1J~ I R25X30X32 
93 5523 53 121-2 ililll9"-
94 91331021 'J7'.!il-ili" IH M8X30 
95 5522 53 114-2 
96 5522 53 113 - 1 ililll9"-
97 5522 53 122 
98 91193 1\"~1-" 26 

100 94 1 0301608 
1 01 5522 53 132 
1 02 5523 53 131 ') ~ - L. iii 1 -Ill 
103 9410502008 
104 5522 53 142 
105 5523 53 111 
106 90355009 
108 5523 52 336 

*109 5523 52 331 
5523 52 340 

111 9411504000 
11 2 5430 33 122 t.t"1J";;t 
1 1 3 5523 5 2 351 ·J~? 

*11 4 5523 52 370 r-L. 
5523 52 361 

1 1 6 5523 52 232 
1 1 7 5523 52 241 
11 8 5522 52 864-1 
1 1 9 906 2 8 
120 5480 53 385 
1 21 9660040014 t':JI- M4 
122 9710040008 1\ " :;t t.t " 1J " :;t M 4 
123 9716040014 t?t.t"1J":;t M4 
124 95184 ')~~11-" AS-03 200V 
125 9716050014 t::>'J"1J":1t MS 
1 2 6 9710050008 l\":1t'J"1J":;t M5 
127 9642051214 t'\" J :;t:J" M5X12 
128 5522 52 411 r - L. 
129 9670053008 ') 7 '!II- iii " Ill 1- M 5 X 3 0 
130 9660050014 
1 31 96700 5 1008 ') 7 '!II- iii " Ill 1- M 5 X 1 0 
1 32 5522 52 413 
133 5522 52 451 
134 5480 51 296 nn"-
135 9642040814 t'\"J;;t:J" M4X8 
136 5300 33 562 1J5-
137 5523 52 422 IJ~? 

139 5480 51 286 
140 5522 52 412 
1 41 5480 53 383 
1 42 5480 51 287 
143 9721040008 E- 1) ~?" E - 4 
144 5522 52 414 
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P AR T NAME 
No. 
HOSE (L2800> 
HOSE (L3800> 
HOSE 
FILTER 
HOSE (L2800> 
HOSE (L3800) 
HOSE 
BAND 23 
INN~R RACE IR17X20X30 . 5 
INNER RACES IR25X30X32 
HOLDER 
SOCKET BOLT M8X30 
FOUNTAIN ROLLER 
HOLDER 
BRAKE COLLAR 
BAND 26 
SPRING PIN 3X16 
WORM 
WORM WHEEL 
SPRING PIN 5X20 
BUSHING 
SPROCKET 
ONE WAY CLUTCH HFL3030 
ARM 
SHAFT 
ARM 
TAPER PIN 5X40 
WASHER 
LINK 
ARM 
SHAFT 
CLUTCH CAM 
STUD 
PIN 
SNAP PIN SSP-4 
BRACKET 
NUT M4 
SPRING WASHER M4 
PLAIN WASHER M4 
SOLENOID AS-03 200V 
PLAIN WASHER MS 
SPRING WASHER MS 
SCREW M5X12 
ARM 
SOCKET BOLT M5X30 
NUT M5 
SOCKET BOLT M5X10 
STUD 
CLUTCH ARM 
COVER 
SCREW M4X8 
COLLAR 
LINK 
ECCENTRIC PIN 
BUSHING 
PIN 
SPRING 
E-RING E-4 
ECCENTRIC COLLAR 

1 
1 
1 
1 
1 
1 
1 
5 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
4 
1 

1 
1 
1 
1 
2 
2 
1 
1 
1 

1 
1 
1 
1 
4 
4 
4 
1 
2 
6 
2 
1 
1 
5 
6 
1 
1 
1 
4 
2 

1 
2 
1 
1 
1 
1 



9"13~~"7t~J~,9"?9 -

(RYO~I 522PF> 
·!! :7Ys:..-' 
SECT I ON 

-t! 7 y a :..-'jj:-5 I 5 52 3 z 5 31 
S ECTI ON N U MB E R'---------' 

3RD WATER FOUNTAIN,DUCTOR * .... - ? Q)Bflc\'l, lt.ll1.1'1. ~'1:t>l!!lt.. ~tnl: tth-Q)~, -u ..., Hfi~~tt:Jtv·c < t.:<n'. 
Whe n orde r ing it ems ma rked*, i nd ic a te th e se t nu 111 b e r 
bec a use t h ey ar e a v a il a ble only a s a se t . ) 

l}f!.W,£f#j +"$:-*-l!l- C 0 M P 0 N E NT P A R T S 

145 5430 51 274 t51J"1J"~ 

146 5480 51 144 
147 5480 53 382 
148 5523 53 441 - 2 
149 9670054008 'J7'.!11-iti"Jid· M5X40 
150 5523 53 442 7"57'.!11-
151 9670051001 ') 7 ·~ 1- iii " IIJ 1- M 5 X 1 0 
152 5522 53 217 
153 5430 53 617 
154 9642031014 t'\"J~:;" M3X10 
155 9710030008 1\" ~ lJ " 1J " ;j( .M 3 
160 5522 53 215 
161 .9670061201 ') 7 '.!1 1- iii " IH M 6 X 1 2 
162 91316001 7:;3?;j(:;" M5X12 
163 5522 53 213-2 7"57'.!11-
164 5522 53 211 ~7-

165 5522 53 216 
166 5523 53 456 
167 5523 53 457 - 1 
168 5523 53 454 
169 5523 53 451-1 
170 5523 53 453 
171 5523 53 452 ~701J~?\\ 

172 91111001 
173 5523 53 455 
174 9410302008 
175 90507 
176 5522 53 116 - 3 
177 90355007 ~~?I1?5'.!17 HFL2026 
178 91296 _ ·~ 7 ° IIJ A- 6 M F 
179 92303001 ?" 1)'!/7° PG80N 
180 5640 55 561-1 
181 5480 53 125 7"1J - :t::;2 -
182 5480 53 128 
183 5522 53 191 7" 1.1- .f 1\ \\ ~ 
184 9716080014 t5lJ"1J";j( M8 
185 9648050814 
186 9684040508 f-;o(;j(:;" M4X5 

168 

PART NAME 
Nn 

PLAIN WASHER 
STUD 
SPRING 
WATER FOUNTAIN 
SOCKET BOLT M5X40 
BRACKET 
SOCKET BOLT M5X10 
PLAT E 
WIPER 
SCREW M3X10 
SPRING WASHER M3 
BRACKET 
SOCKET BOLT M6X12 
SCREW M5X12 
BRACKET 
STAY 
BRACKET 
STUD 
BRACKET 
STUD 
PLATE 
STUD 
SPRING 
WATER CIRCULATION DEVICE 
STUD 
SPRING PIN 3X20 
0-RING P-14 
CAP 
ONE WAY CLUTCH HFL2026 
NIPPLE A-6MF 
GRIP PG80N 
STUD 
BRAKE SHOE 
PLATE 
BRAKE SPRING 
PLAIN WASHER M8 
SCREW M5X8 
SET SCREW M4XS 

1 
1 
1 
1 
4 
2 
2 
8 
8 

16 
16 

1 
4 
8 
8 

1 
1 
1 

1 

2 
1 
1 
2 
1 
1 

1 

2 
1 
1 
2 
2 
2 
1 
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1!?Y3 ;.-·~ R I 
SECTION NUMBE 

SYSTEM SECTION 

--- ... , 
r-- --~-- i 
: I 
I I 

: 43 l . ... ). 
I ,, ' , ' : !.! -'! 
I /' I 
I , I 

: / 47 ! t~~-1·C: 
t. .. _____ _ 4 
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~I."J\11J::J 
(RYOBI 522PFH) 

-1!':7V:~::-' 

SECTION 
~? -v 9 ::-'iti'~ IL.~5-=-5-=2~3:....:Z=---=-5.::.3..=2_...J SECTION NU MB ER 

WA TER CIRCULATION SYSTEM 
(RYOBI 522PFH) 

*v-?~-~~-~~~-~~~~·~~~~. ~'~*~~~~~~(~8 ~. 
When orde r ! n g i terns marked * , i ndicate th e set n umber 
beca use they are available only as a set . 

No.. 

5523 53 910-1 

5524 61 981-1 

5524 61 982 

1 9670082008 
2 5524 53 821 
3 5523 53 843 
4 91101018 
5 91211 
6 5523 53 921 
7 5523 53 922 
8 5523 53 923 
9 5523 53 924 

10 91101017 
11 9670063008 
12 90904032 
12 90904033 

13 91212 
14 5523 53 925 
15 91101024 
16 5523 53 911- 1 
17 5523 53 926-1 
18 90904017 
18 90904019 

19 90911030 
20 5523 53 927 
21 5523 53 928 - 1 
22 5640 34 515 
23 9670061208 
24 5R3 030 

25 5R3 037 

26 5R3 161 

27 5R3 162 

28 5R3 278 

29 5R3 280 

30 5R5 282 

31 5R3 801 

32 5R3 832 

33 5R4 468 

34 5R9 001 

35 5522 53 723 
36 9670081608 

fiB81.£f*j 
t~1il<S~ C 0 M P 0 N E NT 

PART NAME 
PARTS Na 

~71"1\11J:J ASSY· WATER CIRCULATOR ASSY 

WATER COOLING/CIRCULATION DEV . 
CE:J3?11J"1 EXCEPT CE SPEC. 
24-34 

WATER COOLI NG/CIRCU LATION DEV . 
FOR U.S.A.,CANADA 

24 - 34 
') 7 '.!1 1- iii " I~ 1- M 8 X 2 0 SOCKET BOLT M8X20 

BRACKET 
7" O'!J? BLOCK 
1\" I~ 7 " 6 X 1 I 8 VALVE 6X1/8 
ili-71J\":JI-" 16 HOSE BAND 16 
ili - 7. (L-3280) HOSE (L=3280) 
ili-7. (L=3020) HOSE (L=3020) 
m-il. <L=1400> HOSE (L=1400) 
ili - 71 (L -480) HOSE (L-480) 

HOSE NIPPLE 12 . 7X3/8 
'J?"'!JI-;t;"Hd· M6X30 SOCKET BOLT M6X30 
1\" 1~7" AB71 -1 5- 12 -B2 C VALVE AB71-15 - 12 - B2C AC200V 
J\ " I~ 7" A 8 7 1 - 1 5 - 1 2 - 8 2 C VALVE AB71-15 - 12 -B2C AC230V 

FOR U.S.A . ,CANADA 
ili-7.1\":JI-" 25 HOSE CLAMP 25 
;t;-7. (L=450> HOSE (L=450) 

NIPPLE 1/2X12.7 
DISTRIBUTIVE PIPE 
HOSE 

I\"~7"AB41-03-8-P AC2 VALVE AB41-03 - 8-P AC200V 
T " ::J ~ " 1\" I~ 7 " A B 4 1 - 0 3 - 0 VALVE AB41-03 - 8 - P AC230V 

FOR U. S . A. ,CANADA 
NI PPLE R3/8X6 

ili-il. (L=80) HOSE (L-80) 
ili - il. <L=1700) HOSE (L-1700) 

SPACER 
'J?"'!JI-ili"Jld· M6X12 SOCKET BOLT M6X12 
7 -( ~~51- 7 - il. FILTER CASE 

CE:J3.,11J"1 EXCEPT CE SPEC . 
r I~ J -Ill r:;., t? " :;., 1J :;, ALCOHOL SAFETY CAN 
CE~3.,11J"1 EXCEPT CE SPEC . 

CENSING CAP 
CE:J3?11J"1 ·EXCEPT CE SPEC. 

t~"J..,?-1 HYDROMETER 
CE~3.,11J"i EXCEPT CE SPEC . 

DIFFUSER PAD 
CE~3.,11J"1 EXCEPT CE SPEC . 

7 1 Ill 5I - 51 t - FILTER LINER 
CE:J3?11J"1 EXCEPT CE SPEC. 

LEVEL CONTROL TUBE 
CE:J3?11J"1 EXCEPT CE SPEC . 

ili~"351:J? AUXILIARY TANK 
CE~3.,11J"1 EXCEPT CE SPEC. 

BRACKET 
CE~3.,11l"1 EXCEPT CE SPEC . 

STOPPER 
CE~3?11J"1 EXCEPT CE SPEC . 

PUMP 
CE:J3?11J"1 EXCEPT CE SPEC. 

iii-7. 1\" :;_, 1- " HOSE BAND 
') 7 ':J 1- iii " Ill 1- M 8 X 1 6 SOCKET BOLT M8X16 

171 

il!llX o•w 
1 

1 

1 

4 
1 
1 
3 
8 
1 

1 
1 
3 
2 
1 
1 

10 
1 
6 
1 
1 
1 
1 

2 
1 
1 
2 
3 
1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

5 
2 



=. .A " 1\ 1' Tl:! 
<RYOBl 522 P FH) 

-t-7'la /' 
SECT I O N 

-e:?v-.,/'11):% I 5523Z 532 
SECTIO N NUM B ER L~-=...;:~:.._.::_::-=-__j 

WATER CIRCULATION SYSTEM 
(RYOBI 522PFH) 

* ""-'7 o:>AB~H:tlli.l'1."CI:Usill!\..."C l! 'i:-t.t1Vo:>"C, -e-, ~ ji:·q-ci.t:JtVz: < t!~ ~'. 
When or de r ing i t ems mark ed * ,i nd i c ate th e s et n um be r 
beca use the y are a va i l ab l e on l y a s a se t . 

-e ., ~ ill'~/ S E T Nn 
NQ !ill.l'1.ill'-ll} P A RT Nn 

3il.\'1,~fil;/ 
tlflilt*~· C 0 M P 0 N E N T P A R T S 

PART NA M E OM 
No. Q'ty 

37 5523 53 861-1 BRACKET 1 
38 9670050808 ') 7 '.H iii " Ill 1- M 5 X 8 SOCK ET BOLT M5X8 4 
39 9716080014 t5ft"tJ";jt M8 PLAIN WASHER M8 2 
40 9710080008 J\":itfi"tJ";jt M8 SPRING WASHER M8 2 
41 9660080014 t•:JI- M8 NUT M8 2 
42 5523 53 929-1 HOSE 1 
43 5524 61 983 PH/CONTROLLER (MADE IN U. S . A. ) 1 
44 5524 61 984 CALIBRATING SOLUTION PH4 1 
45 5524 61 985 CALIBRATING SOLU T ION PH7 1 
46 55 2 4 61 986 CONDITIONING SOLUTION 1 
47 5524 61 987 iii - A ( 1 0 :1- - t- Ill ) HOSE <10M) 1 

172 
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'"~1 ~~-,~~1~0- 5-
(RYOBI 522PFH) 

1ST WATER FOUNTAIN ROLLER 
(RYOBI 522PFH) 

SECTION 

174 

-t!~ Y!!/·~ 
SECTION NUMBER 5522Z 5331 



9"11 ~~-7~~7~o - 5 -

(RYOBI 522PFH) 
1ST WATER FOUNTAI N ROLLER 

IIIS.fu:2i.ffl\j 
~/fr&::lfi-1'} C 0 M P 0 N E N T 

5520 53 530 IJ~? ASSY 

5524 53 130 r - 6 ASSY 

5524 53 160 r - 6 ASSY 

5524 53 190 
30,31 

5524 53 210-1 
15,36- 38 

5524 53 240 ~'1>71- ASSY 

5524 53 250 r - 6 ASSY 

5524 53 27 0 t. 111'" - A s s v 
80,81 

5524 53 280 iii" Jv !- AS SY 

1 9723350008 C- 1}~7" C- 35 
2 90315 
3 5524 53 112 
7 5524 53 142 
8 9721150008 E - 1} ~ 7 \\ E - 1 5 
9 5'524 53 174-2 

10 9684051008 !-;(;jt~" M5X10 
11 5524 53 171 - 1 
12 5524 53 173-1 
13 9710120008 
14 9660120014 t•;Jt- M 1 2 
15 9670051608 ') 'J ") t- iii " lv 1- M 5 X 1 6 
16 95115004 
17 9721080008 E- 11~?" E-8 
18 5430 33 122 +J'"1J";jt 
19 5524 53 181 7"??''.:,11-
20 9684060608 1-;l.:;t~" M6X6 
21 5522 51 117 
22 9660050014 t'.H M5 
2 3 5524 53 192 
24 9716080014 t5+J"1J";jt M8 
25 90696 ut•.:Jt- M8<t9" •J> 
26 5522 53 191 7 \\ v-"' J\ \\ ;jt 
27 5524 53 193 
28 5560 53 392 
29 5430 27 117 1J5 -
30 5524 53 191 

-t 7 '/" /'=i'ti'~ I 55 2 2 z 53 3 
S E C T I 0 N N U M B E R L---=....::...:::...=..:::__~-=--.J 

* ""-? O)l}~.l'l. liJII.ol'l."l!l:t :tsl!ll L."l!~ ;t -ttA, O)"l!, ... 7 ~ 'lfl:·l}"l!l£::\l::l,., 't: < t.: *~ ' . 
Wh e n o r de rin g it e ms mar ke d * , i nd i cat e th e s et nu mb er 
bec au se th e y a r e a vai l ab l e o n ly as a se t . 

P ART NAM E 
PART S N~ 

LINK ASSY 

ARM ASSY 

ARM ASSY 

PIN ASSY 

METERING ROLLER ASSY 

SHAFT ASSY 

ARM ASSY 

HOLDER ASSY 

BOLT ASSY 

C- RING C- 35 
BALL BEARING 6003ZZ 
SPACER 
WASHER 
E- RING E- 15 
JO I NT 
SET SCRE W M5X10 
BRACKET 
STUD 
SPRING WASHER M12 
NU T M12 
SOCKET BOLT M5X16 
MOTOR R88M - H10030- GTS1 
E-RING E-8 
WASHER 
BRACKET 
SET SCREW M6X6 
PLATE 
NUT M5 
PIN 
PLAIN WASHER M8 
U-NUT M8 (L) 

BRAKE SPRING 
ROD 
SPACER 
COLLAR 
PIN 

iQJll< 
O' t y 

1 

1 

1 

2 

1 

1 

1 

1 

2 

6 
6 
2 
2· 
2 
1 
2 
1 
2 
4 
4 
3 

9 
8 
1 
3 
2 

10 
2 
4 
2 
2 
2 
2 
2 
2 

31 90336001 DU 7"~~1 MB08 1 2DU DU BUSHING MB0812DU 2 
32 9684050608 1-;l.:;t~" M5X6 SET SCREW M5X6 6 
33 5524 53 194 )7" KNOB 2 
34 5486 35 135 )\";jt SPRING 2 
35 9670040508 SOCKET BOLT M4X5 4 
36 90214 BALL BEARING 6000ZZ 2 
3 7 5524 53 211- 1 METERING ROLLER 1 
37 5524 53 291 DM TYPE METERING ROLLER 1 
38 5524 53 213 :t'"'l>- GEAR 1 
39 5524 53 182 BRACKET 1 
41 5524 53 131 r -6 ARM 1 
42 907 00 Ut~l- M8 U- NUT M8 2 
43 5524 53 163 PIN 2 
44 5524 53 168 SPRING 2 

175 



9" 11 ~~"7:t:.o:r:.oo-5- -!rPV s Y -e7V g Y=iit .f5- I 5522Z 533 
(RYOBI 522PFH) SE CTION SECTI ON NUMB E R 

1ST WATER FOUNTAIN ROLLER *v-90$~u••~~~w~~~ -~~0~. ~'~*~~ax~~<~~~. 
When ord et·ing i tems marke d *, i nd i cat e t he set numb e r 
because they are a vailable only as a set. 

No. -1: "I ~ ~~Is E T No. liB~~.fiJ; I PART NAM E «!!Jic 
II~ A :fi-17· P ART Ilia fR 3-13" COM PONEN T P ART S Na (J'ty 

45 9660080014 t•.:Jt· M8 NUT M8 2 
46 9710080008 1\";jlij"t.J";jl M8 SPRING WASHER M8 2 
48 5524 53 167 o'.!!~" ROD 2 
49 5524 53 183 to :.0 PIN 2 
50 5524 53 1 41-1 ili1119"- HOLDER 1 
51 91331020 ')?''!! 1- iii" Ill 1- M6X20 SOCKET BOLT M6X20 2 
52 5524 53 121-1 O- ? - ROLLER 1 
53 5524 53 122 .:t:"1'- GEAR 1 
54 5524 53 162 - 3 ililli9" - HOLDER 1 
55 5524 53 1 61 r-t. ARM 1 
56 5524 53 164 ~9'.:! 1-" STUD 2 
57 9670084008 ') ?' ., ~ ;f; \\ 1111- M8X40 SOCKET BOLT M8X40 2 
58 9672061214 o'!lt.J?ili" Ill 1- M6X12 HEXAGON BOLT M6X12 2 
59 9716060014 t5if"t.J";jl M6 PLAIN WASHER M6 2 
60 5524 53 220-2 ~~"7"~ ASSY WATER FOUNTAIN ASSY 1 
61 9670054008 ')?''.!! 1-ili" Ill 1- M5X40 SOCKET BOLT M5X40 4 
62 5524 53 222-1 7" ??''!!" BRACKET 2 
63 5522 57 332 7"'!1~~ BUSHING 2 
64 5524 53 2 81 iii" Ill 1- BOLT 2 
65 90312 iii" -Ill'\\\ J' 1J:.O?" 6002ZZ BALL BEARING 6002ZZ 2 

* 66 5524 53 242 J' - L. ARM 2 
67 5524 53 2 41 ~1'71- SHAFT 1 
68 5524 53 244 J> - L. ARM 1 
69 9672083014 o '!I t.J 7 iii" Ill 1- M8X30 HEXAGON BOLT M8X30 1 
70 9411604000 5' - J\o-to:,. 6X40 TAPER PIN 6X40 2 
71 5522 52 246 to;:.. PIN 3 
72 9684050508 1-.)l:;t~" M5X5 SET SCREW M5X5 3 
73 90442 7"'!1~~ MB1008DU BUSHING MB1008DU 2 
74 5520 53 531 IJ:J? LINK 1 
75 5480 51 343 t5if"t.J"~ PLAIN WASHER 1 
76 9721120008 E-IJ:.O?" E-12 E-RING E-12 1 
77 5524 53 252 719';11-" STUD 1 
78 5487 51 322 7'"!1 ~ ~ BUSHING 2 
79 5524 53 2 51 Y-L. ARM 1 
80 90247 7" '!!~~ MB1010DU BUSHING MB1010DU 1 . 
81 5524 53 271 ililll9"- HOLDER 1 
82 90953 t •;II- M.10X1.25 NUT M10X1.25 1 
83 94001 ~ IJ J 5( \\- CMK2-CC-32-25 CYLINDER CMK2-CC-32 - 25 1 
84 5524 53 253 ~9'!11-" STUD 1 
85 9670051008 'J 7 .., 1- iii " 111 1- M5X10 SOCKET BOLT M5X10 4 
86 5524 53 123- 1 .:t:'"1't.JH" - COVER 1 
87 5524 53 125 ~51'!11-" STUD 2 
88 5522 51 1 1 9 f~-7" (9"11 .2='!11-) TUBE (FOR 1ST UN! T) 1 
89 9710050008 J\";jtij"1J"~ M5 SPRING WASHER M5 8 
90 5524 53 223 701.J-t- PLATE 1 
91 5522 53 444 .:t:1>'!1f1'- CATCHER 4 
92 9642050814 t'\"J;jl~" M5X8 SCREW M5X8 8 
95 5524 53 175 t.J?- (9"11 ~=·!It-) COLLAR (1ST UNIT) 1 
97 9686061008 !-.)!~~" M6X10 SET SCREW M6X10 2 
98 9670066008 'J 7 ., t- iii " 111 t- M6X60 SOCKET BOLT M6X60 4 
99 94200 I:JII;f;" GSL8-6 ELBOW GSL8-6 2 

100 5524 53 373-2 J\0170 PIPE 1 
101 5524 53 372 ;f;-71 HOSE 1 
102 5524 53 224-1 ~~"7"~1JJ\"- COVER 1 
103 9716050014 t?if"t.J"~ M5 PLAIN WASHER M5 2 
104 5524 53 225 7" 57'.!.1 1- BRACKET 1 
105 90900 .:t:- 5X5X16 KEY 5X5X16 1 
107 5524 61 6 51 7111?':.0f't!:.Oif- SENSOR 1 
108 91301002 t'\"J~~" M3X12 SCREW M3X12 2 
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'"12 =~ 522PFH)AIN ROLLER (RYOBI FOUNT 
2ND WATE~2 2PFH) (RYOBI 
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SECTION 
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9•12 E~-,~~7~a-5-
<RYOBI 522PFH) 

t:7~ ;:~ :.' 

SECTION 
-c: "' "' 9 _, "fit..,. I 
SECTION NUMBER 5523 z 533 

2ND WATER FOUNTAIN ROLLER *"'-? O)IJ1l.11,U:Jilt?."C:I:U:l~l- "C: ~!ll:t!"NO)~, -It..., t ~~"C:l£;$1::Vt: < t.!~ ~'. 
When order l ng l tems marked * , l nd i cate the set number 
because they are available only as a set. 

No. 
5520 53 530 

5520 53 540 

5524 53 190 

5524 53 210-1 

5524 53 280 

5524 53 330 

5524 53 340 

5524 53 380 

5524 53 390 

1 9723350008 
2 90315 
3 5524 53 112 
7 5524 53 142 
8 9721150008 
9 5524 53 174-2 

10 9684051008 
11 5523 53 871 
12 5524 53 173-1 
13 9710120008 
14 9660120014 
15 9670051608 
16 95115004 
17 9721080008 
18 5430 33 122 
19 5524 53 351 
20 9684060608 
21 5522 51 117 
22 9660050014 
23 5524 53 192 
24 9716080014 
25 90696 
26 5522 53 191 
27 5524 53 353 
28 9670062008 
29 5430 27 117 
30 5524 53 191 
31 903 36001 
32 9684050608 
33 5524 53 194 
34 5486 35 135 
35 9670040508 
36 90214 
37 5524 53 211-1 
37 5524 53 291 
38 5524 53 213 
39 5524 53 352 
41 5524 53 331 
42 90700 
43 5524 53 163 
44 5524 53 168 

ll~cl'k.gfil;/ 
tltlil<*~ COMPONENT 

PART NAME 
PARTS No. 

IJ~? AS SY LINK ASSY 

J'-6 ASSY ARM ASSY 
78,79 

PIN ASSY 
30,31 

f3<j1J3<ja-?- ASSY METERING ROLLER ASSY 
15,36-38 

;t;• Ill I' A SSY BOLT ASSY 

J'-6 ASSY ARM ASSY 

J>-6 ASSY ARM ASSY 

J>-1.. ASSY ARM ASSY 

il\lll9•- AS SY HOLDER ASSY 

C- 1):;?• C-35 C-RING C-35 
;t;·-~~·r~:;?• 6003ZZ BALL BEARING 6003ZZ 

SPACER 
WASHER 

E- 1):;?• E-1 5 E-RING E-15 
JOINT 

l';i.~~· M5X10 SET SCREW M5X10 
BRACKET 
STUD 

n"~tt"1J·~ M12 SPRING WASHER M12 
t'.H M12 NUT M12 
') ?" '!' I' ;); • lv t- M 5 X 1 6 SOCKET BOLT M5X16 
tt-;t;•f-9- R88M-H10030 MOTOR R88M-H10030-GTS1 
E-•J:;?• E-8 E-RING E-8 

WASHER 
BRACKET 

t-;t~~" M6X6 SET SCREW M6X6 
PLATE 

t'!'t- M5 NUT M5 
PIN 
PLAIN WASHER M8 

ut•.!Jt- M8<t9••J> U-NUT M8 (L) 

J•v-:t: n·~ BRAKE SPRING 
O';/ t-" ROD 

SOCKET BOLT M6X20 
1J5- COLLAR 

PIN 
DU J•'!'~2 MB0812DU DU BUSHING MB0812DU 
l-;i.~~" M5X6 SET SCREW M5X6 
))" KNOB 
1\\\ ~ SPRING 
')?"'!'!-;);"Ill t- M4X 5 SOCKET BOLT M4X5 

BALL BEARING 6000ZZ 
METERING ROLLER 
DM TYPE METERING ROLLER 

=1="1>- GEAR 
BRACKET 
ARM 

Ut'.!lt- M8 U-NUT M8 
PIN 
SPRING 

179 

{!!~ 
Q'ty 

1 

1 

2 

1 

2 

1 

1 

1 

1 

6 
6 
2 
2 
2 
1 
2 
1 
2 
3 
3 
3 
1 
9 
8 
1 
3 
2 
2 
2 
4 
2 
2 
2 
3 
2 
2 
2 
8 
2 
2 
2 
2 
1 
1 
1 
1 
1 
2 
2 
2 



9•12 ~~"7t~~~o-5-
<RYOBI 522PFH) 

-1?:7 ~ , ~ 

SE CT I ON 
-!? 7 ~ .. ~ilt-5 1 55 2 3 z 53 3 
S ECT I ON NUMB ER 

2ND WATER FOUNTAIN ROLLER *..--? Q.>$81.1ill181."t!l:tsl/llV~ ll! 'd:'ttA-Q.>"t!, -~t ., ~ 3~"t!i1:.:ltV~ < t.: ~ ~ ' . 
'1/ he n ord e r in g i t e ms mat· ked *,indic at e t h e se t n umb e r 
bec a use t he y a r e ava i lable o n ly as a s et. 

llt181.~~/ 
m•*~ COMPONEN T PARTS 

45 9660080014 t•!J ~ M8 
46 9710080008 1\ • .:it tJ" t.I" ;;t M 8 
47 5524 53 164 
48 5524 53 165 o'!J~" 
49 5524 53 183 
50 5524 53 141-1 ilillJ!il"-
51 91331020 ') ?' '.!1 ~ iii" Ill ~ M 6 X 2 0 
52 5524 53 121-1 o-?-
53 5524 53 122 :f"1> -
54 5524 53 162-3 iii )IJ 5I" -
55 5524 53 341 
56 55.24 53 391 
57 9670084008 ') ?' 'H iii" Ill ~ M 8 X 4 0 
58 96 7 2061214 o '.!1 t.l ? iii " Jv 1- M 6 X 1 2 
59 9716060014 t?tJ":t.I";;t M6 
60 5524 53 370-2 ~7."7•;jt ASSY 
61 9670054008 ') ?' '!J ~ iii" )v t- M 5 X 4 0 
62 5524 53 222-1 7"5?''.!11-
63 5522 57 332 
64 5524 53 281 iii" ltd· 
65 90312 * 66 5524 53 242 y-l. 
67 5524 53 381 
68 5520 53 522-1 y-l. 
69 9670083508 ') ?' '.!1 ~ iii " Jv ~ M 8 X 3 5 
70 9411604000 ,. - 1\ 0 

- t 0 ~ 6 X 4 0 
71 5522 52 246 
72 5522 57 853 
73 90442 7"'.!1~1. MB1008DU 
74 5520 53 531 IJ~? 

75 5480 51 343 
76 9721120008 E- IJ ~? \\ E -1 2 
77 90381 7.57.~~'.!1~1> FTRA1629 
78 5430 51 316 
79 5520 53 541 y - {., 
80 90247 7"'!J~1. MB1 01 0DU 
81 5524 53 393 
82 90953 t•!J~ M10X1.25 
83 94001 ~Y~9"- CMK2-CC-32-25 
84 5524 53 392 
85 9652051203 ~57.J;ft~" M5X12 
86 5524 53 124 :f" 1> 1J 1\\\ -

87 5524 53 126 
90 5524 53 373-2 
91 5524 53 372 ili-7. 
93 5524 53 374-2 
97 9686061008 ~;l..:it~" M6X10 
98 9670066008 ') ?' '!J ~ iii " Ill 1- M 6 X 6 0 
99 94200 I I!Jili" GSL8-6 

100 5524 53 375-1 1JI\"-
101 96 7 0041008 ') 7 '.!II- iii" Ill 1- M 4 X 1 0 
103 90900 :f- 5X5X16 
104 5524 61 651 
107 5524 53 376 
108 91301002 t'\"J.:it~" M3X12 

180 

PART NA ME 
No. 

NUT M8 
SPRING WASHER M8 
STUD 
ROD 
PIN 
HOLDER 
SOCKET BOLT M6X20 
ROLLER 
GEAR 
HOLDER 
ARM 
STUD 
SOCKET BOLT M8X40 
HEXAGON BOLT M6X12 
PLAIN WASHER M6 
WATER FOUNTAIN ASSY 
SOCKET BOL T M5X40 
BRACKET 
BUSHING 
BOLT 
BALL BEARING 6002ZZ 
ARM 
SHAFT 
ARM 
SOCKET BOLT M8X35 
TAPER PIN 6X40 
PIN 
PIN 
BUSHING MB1008DU 
LINK 
PLAIN WASHER 
E-RING E-12 
THRUST WASHER FTRA1629 
BUSHING 
ARM 
BUSHING MB1010DU 
HOLDER 
NUT M10X1 . 25 
CYLINDER CMK2-CC-32 - 25 
STUD 
S C R E W M 5 X 1· 2 
COVER 
STUD 
PIPE 
HOSE 
PIPE 
S ET SCREW M6X10 
SOCKET BOLT M6X60 
ELBOW GSL8-6 
COVER 
SOCKET BOLT M4X10 
KEY 5X5X16 
SENSOR 
BRACKET 
SCREW M3X12 

2 
2 
2 
2 
2 
1 
2 

1 
1 

1 
2 
2 
2 

4 
2 
2 
2 
2 
2 
1 
1 
1 
2 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
2 
1 

1 
2 
4 
2 
1 
4 
1 

1 
2 
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SECTION NUMBER S523Z 5341 



9•~3 ~~-7~~f~o-5-
<RYOBI 522PFH) 

-1!:7~9~ 

SECTION 

"t!'l:/a./1i)'"5 I 5523Z 534 
SECT I ON N U MB ER '--....:....;::;..::...:;:._..:......::.....;__ 

3RD WATER FOUNTAIN ROLLER 11r. ""T-? Q)l!~ofuli.!Jl.li\~IUHlf!l/t'~ '*"tt.NQ)~, -t: ., H&"-I'J~if;t t_,-c < t.:·c'! ~'. 
Whe n or dering items marked *, ind i c ate the s e t number 
be cau se they are available only as a set. 

No. -t:':l Hfi'fiJ'jSET Nn ffB.fu,gf,); I PART NAME tm~ 
11~.?.~ -1':!' P ART Nn tlflili:~-l'f CO M PONE NT PARTS Na Q'ty 

5523 53 630 J>-6 ASSY ARM ASSY 1 
84,85 

5523 53 760 J> - 1... ASSY ARM ASSY 
32,33,35 

5523 53 770 J'-1... ASSY ARM ASSY 
32,33,49 

5523 53 . 790 ~1>71- ASSY SHAFT ASSY 1 
75-77 

5523 53 810 t':J?Jll ASSY KNUCKLE ASSY 1 
88,91 

5523 53 830 IJ~'J ASSY LINK ASSY 
92,93 

5524 53 210-1 f3? 1J3Q0-7- ASSY METERING ROLLER ASSY 1 
7,9,15,16 

5524 53 280 ;t;" Ill 1- ASSY BOLT ASSY 2 
70,71 

1 5523 53 7 51 o-5-7" 77';J 1- BRACKET 1 
2 9670061208 ') 7 ., 1- ;t; • Jill- M6X12 SOCKET BOLT M6X12 4 
3 9716060014 t7fJ•tJ•;;t M6 PLAIN WASHER M6 4 
4 9684050608 1-.;.l;;t~" M5X6 SET SCREW M5X6 3 
5 5480 53 391-1 '/7~70 CLAMP 2 
6 9670051408 ') 7 ., 1- ;t; \\ Jill- M5X14 SOCKET BOLT M5X14 2 
7 90214 ;t; \\ -Ill'\\\ J> IJ ~? \\ 6000ZZ BALL BEARING 6000ZZ 2 
8 5523 51 1 31 f~-7" (9"~3 ~ -':) 1-) TUBE (FOR 3RD UN! T) 1 
9 5524 53 211 - 1 f3QIJ3Q0-7- METERING ROLLER 1 
9 5524 53 291 f3? 1J3Q0-7- (DM 9~7°) DM TYPE METERING ROLLER 1 

10 5290 37 433 ~70 IJ~'J"fJ7 SPRING STUD 2 
11 5521 22 123 ~ 70 IJ ~'J\\ SPRING 2 
1 2 5523 53 753 ":5I '.!.II-\\ STUD 2 
1 3 9660080014 t •;Jf- M8 NUT M8 4 
1 4 5523 53 754 /,9'.!.11-" STUD 2 
1 5 5524 53 213 '1'-"t' - GEAR 1 
16 9670051608 ') 7 ';J 1- ;t; " Ill 1- M5X16 SOCKET BOLT M5X16 1 
1 7 5523 53 752 0-?-7"77':JI- BRACKET 1 
1 9 5487 95 1 55 /,:51-:JI-" STUD 1 
20 5523 53 815 tJn"- COVER 1 
21 9670051008 'J7':J t-;t;" Ill 1- M5X10 SOCKET BOLT M5X10 1 
22 5522 11 424 ji..9';JI-" STUD 2 
23 95115004 tj-;t;•t-9- R88M - H10030 MOTOR R88M-H10030-GTS1 1 
24 5523 53 81 4-1 '1'"1> - GEAR 2 
25 5523 53 813 - 1 7"77':JI- BRACKET 1 
26 9670066508 ') 7 ';J 1- ;t; " Ill 1- M6X65 SOCKET BOLT M6X65 4 
27 9670050808 ') 7 ':J 1- ;t; " Ill 1- MSX8 SOCKET BOLT M5X8 2 
28 5523 53 8L,2 t.JI\•- COVER 1 
29 5486 76 515 ji.,9':JI-" STUD 2 
30 9721150008 E-'J~?" E-15 E-RING E-15 1 
31 5524 53 142 'J'.!.I~'t>- WASHER 1 
32 9723350008 C -IJ:;J'J" C-35 C- RING c-35 6 
33 90315 ;t;" -Ill'\\\ J' IJ~?" 6003ZZ BALL BEARING 6003ZZ 6 
34 5524 53 11 2 jl.,'\0-fj- SPACER 2 
35 5523 53 761 J'-L.. ARM 1 
36 5523 53 733 to :;J PIN 2 
37 91645 A7AI-'J':J~t'- AS1024 THRUST WASHER AS1024 2 
38 90701 ut•;Jt- M10 U- NU T M10 2 
39 9721100008 E- IJ ~?" E-10 E- RING E- 10 2 
40 5480 56 138 'J':J~'t> WASHER 2 
41 5523 53 767 tO~ PIN 1 
42 5524 53 1 41 -1 ililll9"- HOLDER 1 
43 5524 53 121-1 o-7- ROLLER 1 
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9•13 ~~-7~~f~o-5-
<RYOBI 522PFH) 

1!:7YsY 
SECTION 

-e :7 y !'I Y~-5 I 55 2 3 z 53 4 
S EC TION NUMBER 

3RD WATER FOUNTAIN ROLLER •~-,000~~--~~-~L~~·~~0~, ~,~$~~~XL~<~~~­
When o rd erin g items mark e d * , indicate the set number 
because they are available only as a set. 

No. OBJ?.,~.f,J;/ 
m•*~ COMPONENT PARTS 

PART NAME ~~ 
~ o·~ 

44 91331020 ') 7 '!It- iii • Ill t- M 6 X 2 0 SOCKET BOLT M6X20 2 
45 9684060608 SET SCREW M6X6 5 
46 5524 53 122 *"'~>- GEAR 1 
47 5523 53 781-2 SHAFT 1 
48 5523 53 763 PIN 1 
49 5523 53 771 r-t.. ARM 1 
50 5523 53 783 1J5 - COLLAR 1 
51 9670122008 ') 7 ':J t- iii • Ill t- M 1 2 X 2 0 SOCKET BOLT M12X20 2 
52 90406 ~f-Ill iii" -Ill 5 I 3 2 STEEL BALL 5/32 2 
53 5523 53 766 BRACKET 1 
54 9670051508 ') ?" ':J t- iii " Ill t- M 5 X 1 5 SOCKET BOLT M5X15 4 
55 5523 53 764 BRACKET 1 
56 5523 53 758 PIN 2 
57 5523 53 768 SPRING 2 
58 9716080014 t5iJ•1J"* M8 PLAIN WASHER M8 2 
59 5523 53 765 7" o':J'J BLOCK 2 
60 9670064008 ') ?" •:; t- iii • Ill t- M 6 X 4 0 SOCKET BOLT M6X40 4 
61 5523 53 759 PIN 2 
62 90700 Ut':Jt- M8 U- NUT M8 2 
63 5524 53 373-2 PIPE 1 
64 5523 53 840-1 ~~"7"* WATER FOUNTAIN 1 
65 5524 53 372 HOSE 1 
66 90507 0 ') ;:;. ? \\ p- 1 4 0-RING P-14 1 
67 5522 53 116-3 CAP 1 
68 9670054008 'J?"'!It-ili"lllt- M5X40 SOCKET BOLT M5X40 4 
69 5524 53 222-1 BRACKET 2 
70 5524 53 281 iii" Ill t- BOLT 2 
71 90312 ili"-lli~"y~;:;.'J" 6002ZZ BALL BEARING 6002ZZ 2 
72 9710080008 H"*if"1J"* M8 SPRING WASHER M8 2 
73 9670083008 ') 7 •:; t- iii" Ill t- M 8 X 3 0 SOCKET BOLT M8X30 1 
74 5522 57 332 7"':J:J1. BUSHING 2 
75 5524 53 242 )'-!.. ARM 2 
76 92109003 INTERNAL THREAD TAPER PIN 6X40 2 
77 5523 53 791 SHAFT 1 
78 5520 57 514 )'-!.. ARM 1 
79 5522 52 246 PIN 1 
80 9660120014 t':Jt- M12 NUT M12 2 
81 9710120008 J\"*if"1J":il M12 SPRING WASHER M12 2 
82 5523 53 793 STUD 1 
83 5522 57 853 PIN 1 
84 5523 53 631 )'-!.. ARM 1 
85 5430 51 316 BUSHING 2 
86 5480 51 343 t5iJ"1J"* PLAIN WASHER 1 
87 9721120008 E- IJ ~? \\ E -1 2 E-RING E-12 1 
88 5523 53 811 t':J?III KNUCKLE 1 
89 90953 t'H M10X1 . 25 NUT M10X1.25 1 
90 90902005 ·;.J~;:;.9"- CMK-CC-32-15 AIR CYLINDER CMK - CC-32 - 15 1 
91 90247 7 '":.J :J 1. M B 1 0 1 0 D U BUSHING MB1010DU 1 
92 5523 53 831 IJ ~'J LINK 1 
93 90442 7 '":.J :J 1. M B 1 0 0 8 D U BUSHING MB1008DU 2 
94 5523 53 812 STUD 1 
95 9721080008 E - 'J ;:;. 'J" E - 8 E-RING E-8 1 
96 9721070008 E- 1J~?" E-7 E-RING E- 7 4 
97 5640 07 082 WASHER 4 
99 5430 54 319 SPRING 2 

100 94200 Illlili" GSL8-6 ELBOW GSL8 - 6 2 
104 5524 . 61 651 SENSOR 1 
107 5523 53 844 BRACKET 1 
108 91301002 t~"J;j(:J" M3X12 SCREW M3X12 2 
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-~-t!?'-;....-3:.--
- -- SECTION 
=~"7:t-£.o-5-PF) 
-<RYOBI 0~~2 ROLLER 
w~~~~ai 522PF> 

I 5522Z 535 1 
-t!:7:Y 3 :.--Ji;-it 
SECTION NUMBER 
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£7."7:t - £.o - 5 -
<RYOBI 522PF> 

WATER FORM ROLLER 

-t!~:/BY 
SEC T ION 

-t!? ':/ B :-'=tl'f->5· r--------. 
S ECTION NUMBER' 5522 Z 535 

tc "'l'-? Q>l!~ol'l.ltll1.r.."t:IU!i2ll, "t: t! 't t!"NQ>"t:, t-.. ~ ~-it~t£:Jtl, "C < t.!'t! \'. 
When orde ring f Lea s •ar ked tc ,lndicaLe the set nu•ber 
beca us e they ar e avai l able only as a set. 

$~~~~ PART NAME 
a~~ COMPONENT PARTS * t!llt< 

Q'ty 

5522 53 310-1 1\? ~"::..?" ASS Y· H 0 US I N G ASS Y 2 

HOUSING ASSY 2 

5522 53 340-2 1 -l. ASSY ARM ASSY 2 
27,28,50 

5522 53 350- 2 r - l. ASSY ARM ASSY 2 
27,28,33 

5522 53 360-1 r-l. ASSY ARM ASSY 2 
27,28,48 

5522 53 370 - 1 1-l. ASSY ARM ASSY 2 
27,28,30 

5522 53 380 t 0
::,. ASSY PIN ASSY 8 

5522 53 390-2 1.9~~" ASSY STUD ASSY 8 

5522 53 430-2 o-5- ASSY ROLLER ASSY 2 

5522 53 440-2 o - 7 - ASSY ROLLER ASSY 2 
6,15 

DAMPENING SLEEVE ROLLER 2 

DAMPENING SLEEVE ROLLER 2 

5522 57 230- 1 1.9~~" ASSY STUD ASSY 2 

5523 53 430 1.9~~" ASSY ST UD ASSY 6 

* 1 5522 53 391-2 STUD 8 
2 5522 53 394-1 itlll!9"- HOLDER 7 
2 5522 53 395-1 iii Ill 9" - < 9" 1' 2 :2. '!I ~ > HOLDER <2ND UNIT) 1 
3 9648051214 tt?:::J~:J" M5X12 SCREW MSX12 23 
4 5522 53 392 NUT 1 2 
5 9660080014 t~t- M8 NUT M8 24 
6 91638 BALL BEARING SS60002RS 16 
7 5522 53 431-2 ROLLER 2 
7 5522 53 621-1 DAMPENING SLEEVE ROLLER 2 
8 5522 51 119 TUBE (FOR 1ST UNIT) 2 
9 97 21 100008 E- 1J::..?" E-10 E-RING E-10 8 

11 5522 53 384-3 7"77'!11- BRACKET 2 
1,2 5522 53 388-2 ROLLER STOPPER 4 
13 9670051208 17~1-ili"JI,~ M5X12 SOCKET BOLT M5X12 8 
14 9410301208 SPRING PIN 3X12 16 
15 5522 53 441-2 o-5- ROLLER 2 
15 5522 53 631-1 DAMPENING SLEEVE ROLLER 2 
16 5522 53 386-2 BRACKET 2 
18 5522 53 387-1 ROLLER STOPPER 4 * 21 5522 57 231 - 1 STUD 2 
22 5522 53 393 COLLAR 8 
23 5522 57 232 NUT 2 
24 5522 53 323- 1 o-5- ROLLER 2 
25 90677 711'::..t~t- FU08SS U-NUT FU08SS 4 
26 90229 7.57.1-~~:J~- AS1108 THRUST WASHER AS1108 1 2 
27 5522 53 381 PIN 8 
28 9021 4 BALL BEARING 6000ZZ 8 
29 9684050608 hl~~" M5X6 SET SCREW M5X6 8 
30 5522 53 371-1 ARM 2 
31 5522 53 362-1 PIN 8 4 

* 32 5523 53 431 STUD 6 
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Nn -t! ., ~ *~Is E T NB 
liK,\'1,*~ PART NB 

33 5522 53 351-2 
34 5522 53 342 - 1 
35 5522 53 311 
36 9410501608 
37 5480 51 733-2 
38 5430 38 316 
39 9670063508 
40 5522 53 343 
41 5522 52 253-1 
42 91664 
43 5522 53 321 
44 9670062008 
45 5640 56 531 
46 5522 56 242-1 
47 90702 
48 5522 53 361 - 1 
49 5522 53 385-2 
50 5522 53 341 - 2 
51 5522 53 383-3 
52 5522 53 324 
53 5522 53 433 
53 91537 
54 90698 
55 5480 56 138 
56 9670040808 
57 9716040014 
58 5522 53 396 
59 5522 53 397 
60 9711120008 

tlll,?.gf,j;/ 
+~i~*-1} C 0 M P 0 N E N T 

)'-!. 
tO::J 
"":J""J'J" 
A70 IJ;)'J"tO;) 5X16 

-td•v,. :.--*-% I 5522Z 535 
S E C T I 0 N N U M B E R L----:.....:....:::...;:::_::__.:.._ _ __, 

* ""--? <DR~,'fl.l:t.ll181.~1:1:tJimVt::ll! 11:ti-A-<D~, t ., Hlt~~ti::JtV'C < t!.'iH'. 
When ordering i terns marked * , indic ate the set nu 11 ber 
because they are available only as a set. 

PART NAME Jml!c 
PAR TS NB O'ty 

ARM 2 
PIN 4 
HOUSING 2 
SPRING PIN 5X16 8 

~A"7~-f.Q-7-3?A7°~;)'J" SPRING 8 
ij":t:J";jc WASHER 8 
')7'.!11- iii" 1111- M6X35 SOCKET BOLT M6X35 16 
7" O'.!I'J BLOCK 8 
:+:J" SCREW 8 
;t 1' Ill :J- Ill DS22304 OIL SEAL DS22304 4 
n?:..t"::J'J" HOUSING 2 
') 7 ·.:Jt· ill \\ 1111' M6X20 SOCKET BOLT M6X20 1 2 
t.J"11'" GUIDE 4 
l..'\0 - ij - SPACER 2 
u t'.!lt- M16 U- NUT M16 2 
'Y - L. ARM 2 
7" 77':J 1- BRACKET 2 
y - l. ARM 2 
7"77'.:11- BRACKET 2 
=!'""\> - GEAR 2 = 1.- 't-Ill ( 5 2 0 :J IJ -A\\ 51"1> NEWMOL(!>AMPENING ROLLER COVER) 4 
3M A IJ -7\\ # 1 8 52 4 3M SLEEVE #18524 4 
u t'.!lt- M16 t 5I \\ lj U-NUT M16 (L) 2 
') '.!1 :J "\> WASHER 8 
') 7.., 1- ill\\ 1111' M4X8 SOCKET BOLT M4X8 8 
t7if":t:J"~ M4 PLAIN WASHER M4 8 
t.J5- COLLAR 8 
t':Jl- NUT 2 
if5n"~ 1 2 CONED DISC SPRING 1 2 8 
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9"13=7." (RYOBIJ:t-L.o-5-
3RD WATE522PF) 

<RYOBI ~2~~~~ ROLLER 

-t!P:/s/ -t!P:/3 ::..-JI;-1!1-
SECTION SECTION NUMBER I 5 52 3 z 53 5 I 
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51"13=.7."7:t - l.o - ? ­
<RYOBI 522Pf) 

-l!~vs:, 

SECTION 

-~r ~v,.:,:(B:~ I 
SECTION NUMBER 

5523 Z 535 

3RD WATER FORM ROLLER 
(RYOBI 522PF) 

•~-•~$g~•~~~-~~~,~~~~~. ~"J·~~~~x~~<~~~. 
Wh e n orde r ing ite•s •arked * ,indicate the set nu•be r 
because ~hey are ava ilable on l y as a set. 

'l!"J~~-!S-jSET No. 
No. Sllol'l.:f.:~ PART N~ R~sa; PAR T NAM E 

mr.Jtf.ii~ C 0 M P 0 N E NT P A R T S N~ 
5522 53 390-2 7.~~~" ASSY STUD ASSY 2 

10 , 11 , 36 
5522 53 43 0- 2 o - 5- ASSY ROLLE R ASSY 1 

5522 53 440- 2 o - 5 - ASSY ROLLER ASSY 1 

DAMPENING SLEEVE ROLLER 1 

DAMPENING SLEEVE ROLLER 1 

5522 56 510 71~"~t"? - ASSY GEAR ASSY 1 
39-42 

552 3 5 3 2 1 0 H?V":;J?" ASSY HOUS IN G ASSY 1 

5523 53 220 H?V":;J?" ASSY HOUSING ASSY 1 

5523 53 320 7 - l. ASSY ARM ASSY 1 

5523 53 330 7-l. ASSY ARM ASSY 1 

5523 53 340 7"o~? ASSY BLOCK ASSY 2 

5523 53 350-1 7.~·~~" ASSY STUD ASSY 2 

5523 53 360 7.~·~~" ASSY STU D AS SY 2 

5523 53 390 7-l. ASSY ARM ASSY 1 

5523 53 420 7-l. ASSY ARM ASSY 1 
21-24 

5523 53 430 7.51':.1~" ASSY STUD ASSY 2 
10,11,17 

1 5522 53 433 NEWM OL(DAMPENING RO LLER COVER) 2 
1 91537 3M 7. 1J -7\\ # 1 8 52 4 3M SLEEVE # 18524 2 
2 91638 ifi" -Ill'\" 'J' 1J:;J7" S S60002 R S BALL BEARING SS6000 2RS 8 
3 5522 53 441-2 ROLLER 1 
3 5522 53 621-1 DAM P ENING SLEEVE ROLLER 1 
4 5523 51 1 31 TUBE (FOR 3RD UN I T) 2 
5 5523 53 312 - 2 BRACKET 1 
6 5523 53 351 - 1 STUD 2 
7 5522 53 394-1 HOLDER 4 
8 9648051214 SCREW M5X12 12 
9 5522 53 392 NUT 8 

10 9410301208 SPRING PIN 3X12 8 
11 9660080014 t~t- M8 NUT M8 8 
12 9721100008 E- IJ J 7\\ E - 1 0 E-RING E-10 4 
13 5480 56138 WASHER 4 
14 5522 57 219 ROLLER STOPPER 2 
15 5522 5 3 431 - 2 o-5- ROLLER 
1 5 5522 53 631-1 DAMPENING SLEEVE ROLLER 
16 5523 53 372-2 BRACK ET 1 * 17 5523 53 431 STUD 2 
18 5522 53 393 COLLAR 2 * 19 5523 53 361 STUD 2 
20 5523 53 362 SPACER 2 
21 5522 53 381 PIN 4 
22 90214 BALL BEARING 6000ZZ 4 
23 5523 53 410 7-l. ARM 
24 96840606 08 1-.ll:~V" M6 X6 SET SCREW M6X6 4 
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5l"13~~"7:t-L.o-?­

<RYOBI 522PF> 
t7~g:,/ 

SECT I ON 
·ld'~g :.--m:~ I 5523Z 535 
SECTION NUMBER 

3RD WATER FORM ROLLER 
(RYOBI 522P ) 

*""-? Q)ll6~ !1 1l1~~1:til~l., -e~ 'i!:ti"A.Q)~, -u" 1- lB:-1!1'-ett:ltVc < t!<H'. 
When ordering i tems marked *, indicate th e se t nu mber 
because thor nre nva i table only as a set. 

No. 

25 5523 53 331 
26 5523 53 322 
27 90229 
28 5523 53 461 
29 90677 
30 5487 51 713 
31 5523 53 383 
32 9670062508 
33 5480 51 733-2 
34 9410603508 
35 5523 53 341 

* 36 5522 53 391-2 
37 9721120008 
38 5522 56 513 
39 9 7 2 3 3 2 0 0 0.8 
40 5522 56 511 
41 90314 
42 5522 56 512 
43 9670061608 
44 5523 56 513 
45 91664 
46 5523 53 221 
47 9670062008 
48 5640 56 531 
49 5522 56 242 -1 
50 90698 
51 90702 
52 5522 53 324 
53 5523 53 211 
54 5523 53 321 
55 5523 53 311-2 
56 5523 53 380 
57 5523 53 371-1 
58 9670051408 
59 5523 53 514 
60 5523 53 515 
61 9716040014 
6 2 9670040808 
63 5522 53 388-2 
64 9711120008 

H&&•j PART NAME 
m~$~ COMPONENT PARTS ~ 
r -l. ARM 

~7A~~~~~- AS1108 THRUST WASHER AS1108 
o-7- ROLLER 
7r1~t~~ FU08SS U-NUT FU08SS 
~Jo~~?" SPRING 
~9~~" STUD 
~~~~*"~~ M6X25 SOCKET BOLT M6X25 

A7°~~?"t0 ~ 6X35 SPRING PIN 6X35 

~9~~" STUD 
E-~~?" E-12 E-RING E-12 
~~~~- WASHER 
C-~~?" C-32 C-RING C-32 

*" - ~~"r~~?" 6002LLU BALL BEARING 6002LLU 
n?- COLLAR 
~~~~*"~~ M6X16 SOCKET BOLT M6X16 

:t1~~-~ DS22304 OIL SEAL DS22304 
n?~"~?" HOUSING 
~~~~$"~~ M6X20 SOCKET BOLT M6X20 
n"1~" GUIDE 

Ut~~ M16 t9"~ U-NUT M16 {L) 
Ut~~ M16 U-NUT M16 
*"~- GEAR 
n?~"~?" HOUSING 
y-l. ARM 

BRACKET 
r-L. ARM 

BRACKET 
~ ~ 'Y ~ * " Ill ~ M 5 X 1 4 SOCKET BOLT M5X14 
1J5- COLLAR 
n?- COLLAR 
t?t:t"n":~t M4 PLAIN WASHER M4 
~ ~ 'Y I-*" IH M 4 X 8 SOCKET BOLT M4X8 

ROLLER STOPPER 
t:t5J\" ;;t 1 2 CONED DISC SPRING 12 
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11!1~ 
O'ty 

1 
4 
6 
1 
2 
2 
2 
4 
2 
2 
2 
2 

1 
2 
1 
2 
1 
3 
1 
2 
1 
6 
2 
1 
1 

1 
1 

1 
1 
4 
2 
2 
4 
4 
2 
4 
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~~"J:t- -(RYOB£.o - ::>-
WATER ~ 0 522PFH) <RYOBI ~ 2M 2 ROLLER PFH) 

194 

-t! h .. ,:.-- 3 /·~ 

SECTION NUMBER 



~A"7;t-£.o - 5-

<RYOBI 522PFH) 
WATER FORM ROLlER 

No. 
5522 53 310-1 

'1! 'l :/ a ;..' 1'it"'S" I 5 5 2 2 z 5 3 7 
SECTION NUMBER 

* ""-? <l.)ll(\.l'l,li$81,'t'li:loi!iil-'t'll! 1l:itA,<I.)~ , -tr., ~ *-l}~i13tVC < t.:~~' . 
When or dering items marked * ,ind i ca te t he set nu mber 
because they are available on ly as a se t. 

$£g~j PART NAME 
tfr&:'ilt~ C 0 M P 0 N E N T P A R T S Na 

n~~"~?" ASSY HOUSING ASSY 2 

5522 53 320-1 n~~"~?" ASSY HOUSING ASSY ·2 

5524 51 280 f3~~3~o-7- ASSY (UV) METERING ROLLER ASSY (UV) 2 

5524 51 290 f3~~3~o - 7- ASSY (UV) WATER FORM ROLLER ASSY (UV) 2 
40,42 

5524 53 560-1 WATER FORM ROLLER ASSY 2 

5524 53 630-1 o-7- ASSY ROLLER ASSY 2 

1 90702 Ut'.!/1- M16 U-NUT M16 2 
2 5640 56 531 1J"11-" GUIDE 4 
3 5522 56 242-1 SPACER 2 
4 9670062008 '.) 7 '.!/1- iii " lv 1- M 6 X 2 0 SOCKET BOLT M6X20 12 
5 5522 53 321 HOUSING 2 
6 91664 ;t 1111 ~ -111 o s 2 2 3 o 4 OIL SEAL DS22304 4 
7 90229 THRUST WASHER AS1108 8 
8 9721080008 E-IJ~?" E- 8 E- RING E- 8 16 
9 5430 33 122 WASHER 16 

10 5524 53 472 ARM 2 
11 90677 7J'1~t·.!ll- FU08SS U-NUT FU08SS 4 
12 9660080014 t'J 1- M8 NUT M8 14 
13 9710080008 n"+"':t"tJ"+ M8 SPRING WASHER M8 10 
14 9686083008 1-;l:;t~" M8X30 SET SCREW M8X30 4 
15 5524 53 536 STUD 4 
16 5524 53 482 ARM 2 
17 9684060608 1-;l:;t~" M6X6 SET SCREW M6X6 20 
18 5524 53 532 PIN 4 
19 5524 53 534 o'.:JI-" ROD 4 
20 5524 53 483 l\" :;t SPRING 4 
21 5524 53 533 STUD 4 
22 9716080014 PLAIN WASHER M8 1 2 
23 90700 Ut'Jt- M8 U-NUT M8 1 2 
24 5524 53 538 STUD 2 

2ND UNIT 
24 5524 53 539 A51'.:J 1-" STUD 2 

1ST UNIT 
25 5640 57 156 - 1 n"+ SPRING 4 
26 5524 53 537 ROD 8 
27 5524 53 535 PIN 8 
29 5524 53 566 SPRING 4 
30 5524 53 564 STUD 2 
31 9670084008 '.) 7 '.:I 1- iii " lv 1- M 8 X 4 0 SOCKET BOLT M8X40 2 
32 9670051608 '.) 7 '.:J 1- iii" lv 1- M 5 X 1 6 SOCKET BOLT M5X16 8 
33 9660050014 t'Jt- M5 NUT M5 4 
34 5524 53 544 PLATE 4 
35 9716050014 t7"':t"tJ":1! M5 PLAIN WASHER M5 8 
36 5524 53 127 PLATE 4 
37 5524 53 542-1 7"77'!1 1- (NOPS) BRACKET <NOPS) 2 
38 5524 53 543 COLLAR 4 
39 9670082008 '.) 7 '!I 1- iii" lv 1- M 8 X 2 0 SOCKET BOLT M8X20 4 
40 90214 BALL BEARING 6000ZZ 16 
41 5524 51 281 f3?'J3?o - 5 - (UV) METERING ROLLER (UV) 2 
41 5524 53 631 - 1 ROLLER 2 
42 5524 51 291 =.A"7;t-£.o - 7- (UV) WATER FORM ROLLER (UV) 2 
42 5524 53 561 - 1 WATER FORM ROLLER 2 
42 5524 53 691 DM TYPE WATER FORM ROLLER 2 
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:::.il."?;t-l.o-5-
<RYOBI 522PFH) 

WATER FORM ROLLER 

No. -tt "~ ~ :l!F~ / s E T Na 
llll.l'lt'*~ PART No. 

43 5524 53 531 
44 91645 
45 90701 
46 5524 53 481 
47 5524 53 541 - 1 
48 5524 53 565 
49 90698 
50 5522 53 324 
51 5522 53 311 
52 5524 53 471 
53 5524 53 411 
54 5522 51 119 

-tr~Y'g;/:fl:-5 I 5522Z 537 
S E C T l 0 N N U M B E R '-__:_...:.....;;::..=..;=--..:.....=~--J 

* '?-? o:>lll!.fl.l;t.ili.l'lt~IU:!i!fll- ~ ~ "t-ttA-o:>~, -tt "~ ~ :J'i-!J~i£)tVt' < t!'/5 ~'. 
When ordering items marked * ,indicate the set number 
because they are available only as a · set. 

PA R T NAME -imtk llil,I'I,:Sf,J;/ 
tlf!X*-1} C 0 M P 0 N E N T PARTS No. O'ty 
to;) PIN 4 
i!.?il. I-'J'.!I~1>- AS1024 THRUST WASHER AS1024 4 
ut•:;t- M10 U-NUT M10 4 
y-l. ARM 2 
'7"77'.!11- (OPS) BRACKET (OPS) 2 
7-51 ';.1 1-\\ STUD 2 
Ut'JI- M16 t51" 1) U-NUT M16 (L) 2 
'1'"1>- GEAR 2 
1\?~"-:J'.J" HOUSING 2 
y - l. ARM 2 
a-?- ROLLER 2 
fJ..-'7" (51"11 ]._'.!/ 1-) TUBE (FOR 1ST UNIT) 2 
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-i!~Ys:..­

SECTION 

198 

-i!~Ys:..-•-ij­

SECTION NU MBER 5523Z 5371 



'"13 ~~·Jt-6o - 5-
<RYOBI 522PFH) 

-{!?~a/ 

SECTION 
-t 7 ~ "' /~~ I 5 52 3 z 53 7 
SECT I ON NUMBE R 

3RD WATER FORM ROLLER *v-? 00A~$G~~--~~--~~0~, ~, ~ $~~-~~~<~•0. 
When o r de ri ng items ma rk ed * , i nd i cate t he set numbe r 
be c ause the y a r e a va i I ab l e only as a s e-t. 

No. ~~£~~ P AR T NAME 
t1ih.l<~ CO MPONENT PA RT S NQ 

5522 56 520 11~"~*"t - ASSY GEAR ASSY 
49-52 

5523 53 210 1\?:J"-:J?" ASSY HOUSING ASSY 
27,29 

5523 53 220 1\?:J"-:J?" ASSY HOUSING ASSY 

5523 53 7 30 /"77':J~ ASSY BRACKET ASSY 

552 3 53 820 /"7?'~~ ASSY BRACKET ASSY 

5523 53 850 t?'"J~0-7- ASSY ROLLER ASSY 

5524 53 560-1 ~~"/t-60-7- ASSY WATER FORM ROLLER ASSY 

1 9721080008 E- 1J"J?" E - 8 E-RING E-8 
2 91645 ~7~~~~:Jt- AS1024 THRUST WASHER AS1024 
3 5523 53 731 o-5-?"57~~ BRACKET 
4 9684050608 ht:~:J" M5X6 SET SCREW M5X6 
5 5523 53 853 i1illl:SI"- HOLDER 
6 90214 BALL BEARING 6000ZZ 
7 5523 53 851 RO LLER 
8 5523 51 131 TUBE (FOR 3RD UNIT) 
9 5523 53 854 i1illl:SI" - HOLDER 

10 5522 53 388-2 O-?-tfJ::r RO LLER STOPPER 
11 9670051208 'J?'~t-i1i"JH M5X12 SOCKET BOLT M5X12 
12 5524 53 561-1 WATER FORM ROLLER 
12 5524 53 691 DM TYPE WATER FORM ROLLER 
13 5523 53 734 PIN 
1 4 5523 53 735 o':JI-" ROD 
15 5430 33 122 fJ"1J":;t WASHER 
16 9660060014 t':Jf- M6 NUT M6 
17 5523 53 855 BOLT 
18 5523 53 736 SPRING 
19 5523 53 743 STUD 
20 9716080014 t5fJ"1J":11 M8 PLAIN WASHER M8 
21 90700 ut~t- M8 U-NUT M8 
22 5523 53 732 o-5-J"??'~ ~ BRACKET 
23 5523 53 733 PIN 
24 90701 Ut':Jf- M10 U-NUT M10 
25 90698 ut~t- M16 t:SI"IJ U-NUT M16 < L) 

26 5522 53 324 *"t- GEAR 
27 5523 53 211 HOUSING 
28 9670062008 ') ?' ~ 1- i1i " Ill r M 6 X 2 0 SOCKET BOLT M6X20 
29 91664 t 111.1 :J-Ill D S 2 2 3 0 4 OIL SEAL DS22304 
30 90229 THRUST WASHER AS1108 
31 5523 53 741 ARM 
32 9684060608 hl;ii:J" M6X6 SET SCREW M6X6 
33 5524 53 535 PIN 
34 5523 53 742 ARM 
35 5523 53 221 1\?:J"-:J?" HOUSING 
36 5640 56 531 GUIDE 
37 5522 56 242- 1 SPACER 
38 90702 ut~t- M16 U- NUT M16 
39 5523 53 744 o':J t- " ROD 
40 5524 53 566 A JO IJ:J?" SPR I NG 
41 9721100008 E- IJ ::J? \\ E - 1 0 E- RI NG E- 10 
4 2 5640 07 1 22 fj"1J":;t WASHER 
43 5523 53 745 STUD 
44 5523 53 746 7"o~? BLOCK 
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4Xl:lX 
Q/t.y 

1 

1 

1 

1 

1 

1 

1 

8 
4 
1 
4 
1 
4 
1 
1 
1 
2 
2 
1 
1 
2 
2 
6 
2 
2 
2 
2 
4 
4 
1 
2 
2 
1 
1 

10 
2 
4 
1 
2 
2 
1 
1 
2 
1 
1 
2 
2 
2 
2 
2 
2 



9"13 ~~"Jt-~o-5-
<RYOBI 522PFH) 

-e 9 :,t 3 / 
S E C TI ON 

-e 7 :,t 
3 /=if~ Ll --=-5-=-5-=2-=3--=Z:..___.:5:.__3:::...7.:..____, 

SECT I O N N UM BER 

3RD WATER FORM ROLLER "itc "? - ? O)!i[lc\'1, 1~ 1j1,% "e lii:!ili!V~~ !:ttA.O)"e, -!! "l 1--Ji:.f!t"etl::ltVC < t.: ~ ~' · 
Whe n o r der in g Ite ms mark ed* , ind i c a t e the se t nu mber 
bec au se the y ar e a vailabl e o n l y a s a set . 

No. -1! " 1-~-!itjSET Nn llB.f..~'f!Fj P A RT N A ME 11!1lk 
IJ[I ,%~-1} P ART ~Q fitlilt-Ji:-l't C OM PONENT P A R T S Nn O' ty 

45 9660080014 t'!lt- M8 NUT M8 2 
46 9686083008 I'J~~" M8X30 SET SCREW M8X30 2 
47 9721120008 E- 1)::.07" E-12 E-RING E-12 1 
48 5522 56 513 'J'!I:J'P- WASHER 1 
49 9723320008 c- 1)::.07" C-32 C-RING C-32 2 
50 5522 56 521 r11'"1vt"'P- GEAR 1 
51 90314 t" -lv"" r •J ::.o?" 6002LLU BALL BEARING 6002LLU 2 
52 5522 56 512 1J?- COLLAR 1 
53 9670061608 'J ;- '!I t- t " lv t- M6X16 SOCKET BOLT M6X16 3 
54 5522 56 51 4 '4' " 1> - ~9'!1 t- \\ STUD 1 
55 90677 7J'1::.0t'!lt- FU08SS U-NUT FU08SS 2 
56 5524 53 411 0-?- ROLLER 1 
83 9410301208 ~JOIJ::.07"to;:.. 3X12 SPRING PIN 3X12 2 
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I""~"~ PLATE CYLINDER 

~/ ~\l~ 
~~. l . l. ~ 

29 

31 
9 

-t! p :/ 9 :--• -it R 
SECTION NUMBE I 5522Z 540 I 

I"""· ~ SECTION 

202 



PLATE CYLIND ER 

5522 54 260 

1 5560 75 102 
2 5522 54 251 
3 5640 75 243-1 
4 5640 75 244 
5 9670063008 
6 5522 54 229 
6 5522 54 541 
7 5522 54 216 - 4 
7 5522 54 53-5-2 
9 5522 54 217-4 
9 5522 54 536-2 

10 9710060008 
11 9660060014 
12 9670041008 
13 5340 54 635 
14 5522 54 212-4 
14 5522 54 532 - 1 
17 5640 54 123 
18 9684060608 
19 5522 54 231-1 
21 5522 54 250-2 
24 5640 54 116 
25 5522 54 232 
26 5522 54 214-4 
2 6- 5 5 2 2 5 4 2 6 2 
26 5522 54 533-2 
27 55 2 2 54 215-4 
27 5522 54 263 
27 5522 54 534-2 
28 5522 54 211-4 
28 5522 54 261 
28 5522 54 531-1 
29 967006 1 208 
30 5522 54 225 
31 5522 54 226 
32 9642040614 
33 5522 54 224-1 
34 9670082008 
35 5560 54 213 
36 5522 54 218 
37 5522 54 412-1 
38 5522 54 110-2 
38 5522 54 120 
38 5522 54 130 
38 5522 54 510 
38 5522 54 520 
39 5522 54 219 
40 5522 54 223-1 
41 5640 54 104 
42 5430 54 684 
42 5522 54 542 
44 5522 54 213 
45 5290 17 115 

I"" "'' " ~ """ " ·~~'l· I 5522Z 540 I SECT IO N S E CTI O N N UMBER 

1c -.r- '7 O)ftl\~ 1;1;$.j'l, 't: l;t:l:silf!t- "'e ~ ;l: 'tt"/v O)\:, -t! ., ~ l!i~'t:t!:)C L, 't: ( t~" <'5 ~'. 
Whe n or deri ng it e ms ma rk ed * , i ndic a te t he set nu •be r 
because th ey are a v a i I a b I e o n I y as a s e t .. 

R=&Dj P ART NAME 
#t1ilt~~ C 0 M P 0 N E NT PART S N~ 

??~7° ASSY (P=400MM) CLAMP ASSY (P=400MM) 
26-28 

],:51'.!11-" STUD 
tJI\"- COVER 

STUD 
SPRING 

')?"'.!II- ;f;" lv 1- M 6 X 3 0 SOCKET BOLT M6X30 
J"o'.!l? BLOCK 
;t+JIJ"o'.!l? (KR) BLOCK (KR) 

CLAMP 
CLAMP <KR) 
CLAMP 
CLAMP (KR) 

J\" :;tit" 1J" :;t M6 SPRING WASHER M6 
t'.!ll- M6 NUT M6 
') ?" '.!II- iii " IV!- M 4 X 1 0 SOCKE T BOLT M4X10 

PLATE 
7 ° V- 1- (? 'J I :J" 1) ) PLATE (TAIL EDGE) 
7°1/ - 1- (KR) PLATE (KR) 

PLUG 
!-;.l:;t:J" M6X6 SET SCREW M6X6 

BOLT 
??~J0 1)"- ASSY CLAMP BAR ASSY 
1\"::;t SPRING 
iii" Ill!- BOLT 

CLAMP 
'J?~/ 0 (P - 400MM) CLAMP (P=400MM) 

CLAMP (KR) 
CLAMP 

??~7° ( P=400MM) CLAMP (P=400MM) 
CLAMP (KR) 
PLATE <LEADING EDGE) 

7°1/-1- (P=400MM) PLATE (P=400MM) 
PLATE (KR) 

') ?" '.!11- iii " lllt- M 6 X 1 2 SOCKET BOLT M6X12 
7"a'.!l? BLOCK 
J" 0'.!1? BLOCK 
t'\":J:;t:J" M4X6 SCREW M4X6 
7- ?"- Ill B SCALE B 
') 7 -'.!11- iii " IH M 8 X 2 0 SOCKET BOL T M8X20 

SPRING 
ililll:51"- HOLDER 

KEY 
PLATE CYLINDER ASSY (0 . 25) 

1\~1-"? ASSY <0.3) PLATE CYLINDER ASSY (0 . 3) 
1\~1-"? ASSY (0.5) PLATE CYLINDER ASSY (0.5) 
1\~1-"? (KR-15) PLATE CYLINDER (KR-15) 
1\~1-"? (KR - 25) PLATE CYLINDER (KR - 25) 

PLATE 
1- ;- -lv A SCALE A 

PIN 
PIN 
PIN <KR) 
STOPPER 
SPRING 

203 

11!1~ 
O' t y 

2 

4 
2 
4 
4 

24 
24 
24 

2 
2 
2 
2 
8 
8 

24 
1 2 

2 
2 

24 
24 
12 

4 
16 

8 
2 
2 
2 
2 
2 
2 
2 
2 
2 

32 
8 
8 

16 
4 
4 
4 
4 
2 
2 
2 
2 
2 
2 
4 
4 
8 
4 
4 
8 

1 2 



CYLINDER 

1!~:/9/ 

SECTION 

204 

• . J ... -Iit 
-t! ~ ::..- 9 r • ER 
SECTION NUMB 540 I 5523Z 



3RD PLATE CYLINDER 

No. 
5522 54 260 

1 5560 75 102 
2 5522 54 251 
3 5640 75 243 - 1 
4 5640 75 244 
5 9670063008 
6 5522 54 229 
6 5522 54 541 
7 5522 54 215-4 
7 5522 54 263 
7 5522 54 534-2 
8 5522 54 214-4 
8 5522 54 262 
8 5522 54 533 - 2 
9 9710060008 

10 9660060014 
11 9670041008 
12 5340 54 635 
13 5522 54 211 - 4 
13 5522 54 261 
13 5522 54 531-1 
16 5522 54 232 
19 5522 54 250 - 2 
20 5640 54 104 
21 5430 54 684 
21 5522 54 542 
22 5640 54 116 
23 5640 54 123 
24 9684060608 
25 5290 17 115 
26 5522 54 231-1 
27 5522 54 217 - 4 
27 5522 54 536-2 
28 5522 54 216-4 
28 5522 54 535 - 2 
29 5522 54 212 - 4 
29 5522 54 532-1 
30 9670061208 
31 5522 54 225 
32 5522 54 226 
33 9642040614 
34 5522 54 223-1 
35 9670082008 
36 5560 54 213 
37 5522 54 218 
38 5522 54 219 
39 5522 54 510 
39 5522 54 520 
39 5523 54 110-2 
39 5523 54 120 
39 5523 54 130 
40 5522 54 412-1 
41 5522 54 224-1 

-1:!7:/s~ 
S ECTION 

-c: './ ;I' 3 ., -tn-'5'" I 
SEC TI ON NUMBER 5523 Z 540 

'/le -v-? O>ill\ol'l.lt.Jtl..l'b~IUJilllVZ:ll! 1!;-ttA,oy·e, -1:: ., Hl\'-li}~it)tV·c < t!'t$ ~'. 
When ordering it ems marked * ,indicate the set number 
because th ey are available only as a set. 

f:i~~~COMPONENT PARTS ~ART NA ME il!l~ 
O'ty 

?5~7° ASSY (P=400MM) CLAMP ASSY (P=400MM) 1 

STUD 2 
1JJ\"- COVER 1 

STUD 2 
SPRING 2 

~ 7 '.!.11· ;fi" lVI- M 6 X 3 0 SOCKET BOLT M6X30 1 2 
7"o~? BLOCK 12 
:tiJI7"o~? (KR) BLOCK (KR) 1 2 

CLAMP 1 
?7~7° ( P-400MM) CLAMP (P=400MM) 
?5~7° (KR) CLAMP (KR) 

CLAMP 1 
?7~7° ( P- 400MM) CLAMP (P=400MM) 1 
?5~7° ( KR) CLAMP (KR) 
1\"~iJ"tJ"~ M6 SPRING WASHER M6 4 
t~t- M6 NUT M6 4 
~ 7 ';I 1- ;fi " Ill 1- M 4 X 1 0 SOCKET BOLT M4X10 1 2 

PLATE 6 
PLATE (LEADING EDGE) 

7°v-l- <P-400MM) PLATE (P-400MM) 
PLATE (KR) 

;fi" Ill 1- BOLT 4 
?7~7°/\"- ASSY CLAMP BAR ASSY 2 

PIN 4 
PIN 2 
PIN (KR) 2 

/\"~ SPRING 8 
PLUG 12 
SET SCREW M6X6 12 
SPRING 6 

;fi" Ill 1- BOLT 6 
CLAMP 1 
CLAMP (KR) 1 
CLAMP 

?5~7° (KR) CLAMP (KR) 1 
PLATE (TAIL EDGE) 1 
PLATE (KR) 

~ ':J '.:J 1- ;fi " Ill 1- M 6 X 1 2 SOCKET BOLT M6X12 16 
7"0~? BLOCK 4 
7"o~? BLOCK 4 
t'\"J~;:;" M4X6 SCREW M4X6 8 
A?'-lll A SCALE A 2 
~ ':J ~ 1- ;fi " Ill t- M 8 X 2 0 SOCKET BOLT M8X20 2 

SPRING 2 
;fi Ill 5I"- HOLDER 2 

PLATE 2 
/\~!-"? (KR - 15) PLATE CYLINDER (KR-15) 
1\~t-"? <KR-25> PLATE CYLINDER (KR-25) 1 
1\~t-"? ASSY (0.25) PLATE CYLINDER ASSY ( 0. 25) 1 
/\~1-"? ASSY (0 . 3) PLATE CYLINDER ASSY (0.3) 1 
1\ ~ 1- " ? A S S Y ( 0 . 5 ) PLATE CYLINDER ASSY (0 . 5> 1 

KEY 1 
A7 - lll B SCALE B 2 
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I\:J7:J I- ? 73?~1 

PLATE REGISTER 

206 

-t!?:/3/if-i} 
SECTION NUM BER 5522Z 5451 



1):;.?'::.1-? 73?'C1 

P LATE REGISTER 

No. -1!-, ~ ~-l!tjSET N~ 
iiUI. 'i!'i.f:t P AR T No. 
5 52 2 54 310 

5522 54 320 

5522 54 330 

5522 54 340 

5522 54 350 

5522 54 450 

5522 54 460 

1 5522 54 421-1 
2 91754 
3 5522 54 423 
4 90766 
5 90765 
6 9670084008 
7 5522 54 425-1 
8 5522 54 483 

8 5522 54 484 

9 5522 54 485 

10 9648061214 
11 5522 54 434 
1 2 90392 
1 3 90494 

* 1 4 5522 54 436-1 
1 5 5430 51 274 
1 6 9670061608 
1 7 5522 54 441-1 

1 7 5522 54 441-1 

1 8 5640 22 314-1 
19 9684060608 
20 5 522 54 442 
21 9670050501 
22 5522 54 443 - 2 
23 5522 54 446 
24 5522 54 445 
30 9716080014 
31 9710080008 
32 9670083008 
33 91666 
34 5522 54 351 
3 7 5522 54 321 

37 5522 54 341 

38 91671 

-tz?vs >' 
SEC TI ON 

-e ;?' v" :/1lt.;;f I s 5 z z z 54 5 
SECT I ON N UMBER '----'---'-----.J 

* 7 -'1 O>ll~.\i.lt.II181.~U.~ ill!l-~~ ·HtA-0>~. -!! ") ~ ~~~ll:lt VC < t.:~ ~~ . 
Whe n orde r in g items marked * , ind i cate th e s e t nu mb e r 
beca use they are avail able only as a set . 

$~CDj PA RT NAME 
md*• COM PO NENT PAR T S ~ 
n? :J":.7" ASSY· HOUSING ASSY 
~"11 2=~1- 1ST UNIT 

H?:J":;.?" ASSY HOUSING ASSY 1 
1ST UNIT 

37,38 
n?:J":.7" ASSY HOUSING ASSY 
~"12 2 '.!11- 2ND UNIT 

H?:J":;.7" ASSY HOUSING ASSY 1 
2ND UNIT 

37,38 
'\ \\ J> 1) ::.7" ;t+JI Ass y BEARING COVER ASSY 2 
33,34 

J>:J"'\>~~~7~1- COPS) SCREW ASSY COPS) 2 

SCREW ASSY (NOPS) 2 

PULLEY 4 
-I-"~'\"J>~:.7" AZK1730 NEEDLE BEARING AZK17303.5 8 

)?:J:J" FLANGE 4 
O'.!I7'J'.!I:J1>- AW03 LOCK WASHER AW03 4 
o'.!l7t'.!l 1- AN03 LOCK NUT AN03 4 
') ?' ~ 1- iii" Ill 1- M 8 X 4 0 SOCKET BOLT M8X40 18 

STUD 1 2 
Jv-6 FRAME 1 
9"11 2 '.!it- 1ST UNIT 

Jv-6 FRAME 1 
9"12 2 - '.!11- 2ND UNIT 

1ln"- COVER 2 
522PF 522PF 

+J5J:it:J" M6X12 SCREW M6X12 6 
HOLDER 2 

~?~1-'J'.!I:J'I> AS3047 THRUST WASHER AS3047 16 
~?~l-'\"1~::.7" NTB3047 THRUST BEARING NTB3047 8 

SCR EW 2 
t5+J"1J"~ PLAIN WASHER 4 
') ?' '.!! 1- iii " ltd- M 6 X 1 6 SOCKET BOLT M6X16 10 
ililll9"- HOLDER 4 

522PF 522PF 
ililll~" - HOLDER 2 

522PFH 522PFH 
PLUG 4 

~;l~:J" M6X6 SET SCREW M6X6 4 
SPRING 4 
SOCKET BOLT M5X5 4 
KNOB 4 

iii" Ill~ BOLT 4 
INDEX 2 

t5+J"1J":ll M8 PLAIN WASHER M8 4 
1\" ;;t +J" 1J" :it M 8 SPRING WASHER M8 4 
') ?' ':J 1- iii " Ill 1- M 8 X 3 0 SOCKET BOLT M8X30 4 
;t 11ll:; -Ill 0 S 6 8 8 5 7 OIL SEAL 0568857 4 
'\" J> 1):;.7" ;f'+JI BEARING COVER 2 

HOUSING 
1ST UNIT 

1\?:J" ::.7" HOUSING 
9"12 1 ~~- 2ND UNIT 
- I- "~'\"J>~:.7"8QRNAO NEEDLE BEARING 8QRNAO 4 
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I\:J7:d-? 7'3?~1 -t'?'l;:r:_/ 1!'7'l;:r:_/1}t~ 5522Z 545 
SECTION SECTION NUMBER' 

PLATE REGISTER * "-"' o>liB.l't.t:tll1.l'l.<::l:t:l:limVl!'i'! 11:-tt;t,o><::, -tr .., Hl';~<::tl::l<::VZ: < t.:<'S ~'. 
When ordering items marked * ,indicate the set nu mber 
because they are available on l y as a set . 

No. -l! .., Hfr-1'3" / s E T Nn I!B.l'l.~.f>l;/ PART NAME i!loJll< 
l!fl .l'l.fli-f.J' PART Nn .iffil(:\'lii} C 0 M P 0 N E NT PARTS Nn 0 tY 

40 5522 54 471-1 '1'"1>- GEAR 2 
41 5522 54 472 *"1>- GEAR 2 
42 5522 54 473 tJ"11-" GUIDE 2 
43 9670085008 ')7-., I- iii" Ill 1- M8X50 SOCKET BOLT M8X50 6 
44 9721080008 E-•J:J:?" E-8 E-RING E-8 2 
45 5430 33 122 11"1J"+ WASHER 2 
46 5560 54 139 *"1>- GEAR 2 
47 5560 54 138 * - KEY 2 
48 5562 54 137 tO:J PIN 2 
49 5522 54 475-1 7.7-lv SCALE 2 
50 9642040514 t'\"J;j!::J" M4X5 SCREW M4X5 4 
51 5522 54 482-1 1:J::J"7-51- INDICATOR 2 
52 9710050008 I\"+11"1J"+ M5 SPRING WASHER M5 2 
53 9642050814 t'\"J;j(::J" M5X8 SCREW M5X8 2 
54 5522 54 422 *- KEY 4 
55 90387 7.?7.1-'J'.!I::J"t> GS1730 THRUST WASHER GS1730 8 
56 5522 54 474-1 1\:JI-"?*"1>- GEAR 2 
57 5640 59 11 7 IJ"t.J"+ WASHER 6 
58 5562 54 136 iii" 111 t- BOLT 6 
59 5522 54 432 * - KEY 4 

* 60 5522 54 431 f 3., t? 1 iii" 111 1- (NOPS) ADJUSTING BOLT (NOPS) 2 
61 5522 54 481-2 ililv51"- HOLDER 2 
62 9648061014 t.t7J;jc::J" M6X10 SCREW M6X10 6 
63 5522 54 312 '\" J' IJ J:?" ;f" tj I BEARING COVER 2 
64 5522 54 311 1\?::J" J:?" HOUSING 1 

51"11 ~-'.!1 1- 1ST UNIT 
64 5522 54 331 1\?::J" :J:?" HOUSING 

51"1'2 1.='.!11- 2ND UNIT 
65 5522 21 262 l.'\0-IJ- SPACER 2 
66 9723850008 c -•J:J:?" C-85 C-RING C-85 2 
67 5522 54 433 ililv9"- HOLDER 2 
68 5522 54 424 711-l.. (:5!"1'1 ~=·;Jt-) FRAME (1ST UNIT> 1 
68 5522 54 426 71.1-l.. (51"12 1. = '.!11- ) FRAME (2ND UNIT> 1 
69 9670083508 ') 7 '.!1 1- iii " lVI- M8X35 SOCKET BOLT M8X35 6 
70 9670061008 'J7'.!1 t-ili" 1111- M6X10 SOCKET BOLT M6X10 6 
71 5522 54 414-1 iii" A BOSS 2 
72 9670081608 ') 7 -., t- iii " 111 1- M8X16 SOCKET BOLT M8X16 6 
73 5522 54 413 ililv9" - HOLDER 2 
74 5522 54 411 *"1>- GEAR 2 
75 5522 54 444 1:J7" '.!1:?7. INDEX 2 

* 76 5522 54 435-2 ;jc::J" SCREW 2 

* 80 5522 54 437 f 3., t? 1 iii " 111 t- (OPS) ADJUSTING BOLT (OPS) 2 
81 90386 7.?7. 1-'J'.!I::J"t> WS1730 THRUST WASHER WS1730 8 
82 9716040014 t?t.t"tJ";jc M4 PLAIN WASHER M4 4 
83 5522 54 447 ?fi'.!II- RATCHET 4 
84 9670051208 ') 7 '.!I 1- iii " Ill 1- M5X12 SOCKET BOLT M5X12 16 
85 9670062208 ') 7 '.!11- ;fi " lVI- M6X22 SOCKET BOLT M6X22 6 
86 5522 54 476-1 t.J?- COLLAR 2 
87 5522 54 412-1 *- KEY 4 
88 5522 54 449 ililv9"- HOLDER 2 

522PFH 522PFH 
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9 \\ 1 ::;---::---3 n:;,;-:;,r ... ..~73?1!1 

3RD PLATE REG r====~~I S~T E R~=-1!:7'Y3:.--I SECTION 

1! ..... . :/:.-' 3 ;..-:Ji:~ 
SECTION NUM BER 

210----
--



5!"13 /\:/7:/l-?73?~1 -t!:7V"';/ 1!7-:/3;/il't-i§- I 5523Z 545 
SECTION SECTION NUMBER 

3RD PLATE REGISTER * "?-? <DiiB.l'l.l;t..ll1ffl.~l1:1<1il!!l-~l'! 'lt'ltJ\..<D~, -lz, Ht-llt~lt:ltVt: < t.::<'n'. 
When ordering items •arked *, I ndicate the set number 
because th ey are availabl e only as a set. 

No. -1z ., ~ ~~ / s E T Nn liJl,f!,~ffl;/ PART NAME OOll< 
l'lB.g ~PART No. t~r&:~*l' C 0 M P 0 N E N T PAR T S Nn Q'ty 

5522 54 350 '\" J' 1) :/7" ;t iJ I A'S SY BEARING COVER ASSY 1 
40,41 

5522 54 450 J':J"t>ll I-A7 1J~- (OPS) SCREW ASSY (OPS) 1 
80,95 

5522 54 460 J':J"t>lii-A7 1l2- (NOPS) SCREW ASSY (NOPS) 1 
26,69 

5523 54 210 I\?:J":;J7" ASSY HOUSING ASSY 1 
40,47,74-76 

5523 54 230 :f"t>- ASSY GEAR ASSY 
89,92 

5523 54 310 l\?:J" :/7" ASSY HOUSING ASSY 1 
42,47 

1 5522 54 441-1 iii)~ 5I \\ - HOLDER 2 
2 5640 22 314-1 )0'57" PLUG 2 
3 9684060608 1-;t~:J" M6X6 SET SCREW M6X6 4 
4 5522 54 442 1511\";;t SPRING 2 
5 9670050501 ') 7 ·~ 1- iii " I~ 1- M5X5 SOCKET BOLT M5X5 2 
6 9670051208 ') 7 ·~ 1- iii " )~ 1- M5X12 SOCKET BOLT M5X12 5 
7 5522 54 447 7fi'~I- RATCHET 2 
8 5522 54 443-2 ·~;>~ KNOB 2 
9 5522 54 446 iii" I~ 1- BOLT 2 

10 5522 54 445 1:;J:r'"~7 A INDEX 1 
11 5522 54 422 :f - KEY 2 
1 2 5522 54 421-1 5I 1 ~ J 7" ') 0 - 1)- PULLEY 1 
1 3 90387 A'5lii-'J'J:Jt> GS1730 THRUST WASHER GS1730 4 
1 4 91754 - 1-\\ )~'\ \\ J' 1) J 7" AZK1730 NEEDLE BEARING AZK17303 . 5 4 
1 5 90386 117711-'J':.I:Jt> WS1730 THRUST WASHER WS1730 4 
16 5522 54 423 77:/:J" FLANGE 2 
1 7 90766 0'~7'J'J:Jt>- AW03 LOCK WASHER AW03 2 
1 8 90765 0'~7t'~ 1- AN03 LOCK NUT AN03 2 
19 9670083508 '17':.1 !-iii")~ 1- M8X35 SOCKET BOLT M8X35 6 
20 5523 54 422 A 51'~ 1-" STUD 3 
21 5523 54 421 iJ7"7v - L. FRAME 1 
22 9670084008 ') 7 ':J 1- iii " I~ 1- M8X40 SOCKET BOLT M8X40 6 
23 5522 54 434 iii I~ 5I" - HOLDER 1 
24 90392 A7A 1-'J':J:Jt> AS3047 THRUST WASHER AS3047 8 
25 90494 ill '5 A 1- '\" J' 11 :;J 7" NTB3047 THRUST BEARING NTB3047 4 

* 26 5522 54 436-1 ;jt:J" SCREW 1 
27 5430 51 274 t7lt"1J"::jt PLAIN WASHER 2 
28 9670061608 ') 7 ':.! 1- iii \\ ~~ 1- M6X16 SOCKET BOLT M6X16 5 
40 91666 ::t11~:J-Il! OS68857 OIL SEAL OS68857 2 
41 5522 54 3 51 '\" J' 1) :;J 7" ::t iJ I BEARING COVER 1 
42 5523 54 311 J\?:J":;J7" HOUSING 1 
43 9716080014 t7lt"1J"::it M8 PLAIN WASHER M8 4 
44 9710080008 }\";jtij"t.J"::jt M8 SPRING WASHER M8 4 
45 9670083008 ') 7 ':.! 1- iii \\ )~ 1- M8X30 SOCKET BOLT M8X30 4 
47 91671 --t-"~'\"J'~:;J7"8QRNAO NEEDLE BEARING 8QRNAO 2 
48 5522 54 471 - 1 :f"t>- GEAR 1 
49 5522 54 476-1 1:!7- COLLAR 1 
50 9670062208 ') 7 ':.! 1- iii \\ JVI- M6X22 SOCKET BOLT M6X22 3 
51 5522 54 472 :f"t>- GEAR 1 
52 5522 54 473 1J"11-" GUIDE 1 
53 5523 54 411 :f"'t>- GEAR 1 
54 9721080008 E- 1J:;J7" E-8 E-RING E-8 1 
55 5290 29 312 lt"t.l"::it WASHER 1 
56 5560 54 139 :f"t>- GEAR 1 
57 5560 54 138 :f- KEY 1 
58 5562 54 137 to:/ PIN 1 
59 5523 54 412 117-Jl! SCALE 1 
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51"13 n:;,?';)l-?f3?~i -e?'-:/3:/ -e?''i/ ,:/:m:% I 5523Z 545 
SECT I ON SECTIO N NUMBER 

3RD PLATE REGISTER *~-?000A~••~~e•~~•*v~m~. ~,~-~~~~~~<ti•~-
Whe n o r·d e r i n g ite11s ma rk ed * , i ndicate the set number 
becaus e the y a r e avai l ab l e o n ly as a set . 

No. ~ , ~ =lll=-l'!i'jSE T No i}(!.fl,~.fl!;/ . PA RT NAME 11!l~ 
ftBcl'l. *.f} PART Na ~.'qlllt*"l COM P 0 N E NT P ARTS Nn O'w 

60 9716040014 t?tt"tJ";jt M4 PLAIN WASHER M4 2 
61 9642040514 t'\":J:;t;:J" M4X5 SCREW M4X5 2 
62 5522 54 482-1 i:):J"?'-51- INDICATOR 1 
63 9716050014 t?tt"tJ";;t M5 PLAIN WASHER M5 1 
64 9710050008 l)";jtfj"tJ";jt M5 SPRING WASHER M5 1 
65 9642050814 t'\":J;;t:J" M5X8 SCREW M5X8 1 
66 5640 59 1 1 7 fj"tJ";jt WASHER 3 
67 5562 54 1 36 iii\\ 1!1 1- BOLT 3 
68 5522 54 43 2 ~- KEY 2 

* 69 5522 54 431 f 3., ~ i iii " I !I 1- (NOPS) ADJUSTING BOLT (NOPS) 1 
70 5522 54 481-2 iii I !I 5I \\ - HOLDER 1 
71 9670085008 ') ?' ':) 1- iii \\ 1!1 1- M8X50 SOCKET BOLT M8X50 3 
72 9648061014 fj:;~:J;jt:J" M6X10 SCREW M6X1_0 3 
73 5522 54 312 '\ \\ J' IJ;)?" :;j"fjJ: BEARING COVER 1 
74 5523 54 211 J\?:J";)?" HOUSING 1 
75 5522 21 262 .A'\0-tj- SPACER 1 
76 9723850008 C-IJ;)?" C-85 C-RING C-85 1 
78 9670061008 ') ?' ., 1- iii\\ 1!1 1- M6X10 SOCKET BOLT M6X10 3 
79 5522 54 414-1 iii" .A BOSS 1 

* 80 5522 54 437 f3?~ 1 iii" 1!1 1- (OPS) ADJUSTING BOLT (OPS) 1 
81 9670082008 ') ?' ':) 1- iii \\ I !I 1- M8X20 SOCKE T BOLT M8X20 3 
82 5523 54 234 ~"'1>-ili".A GEAR BOSS 1 
83 9648051014 tj:;~:J;jt:J" M5X10 SCREW M5X10 6 
84 5523 54 232 '\"J''J;)?":;tt:t:x: BEARING COVER 2 
85 5523 54 237-1 iii" I !I 1- BOLT 3 
86 5523 54 236 ~"'1>-:;tt:t:x: GEAR COVER 3 
87 9670051408 'J?'':JI-ili"IH M5X1 ·4 SOCKET BOLT M5X14 6 
88 5523 54 235 1J"11-" GUIDE 3 
89 5523 54 231 ~"'1>- GEAR 1 
90 5640 57 124 tj"tJ";jt WASHER 3 
91 5523 54 238 iii\\ 1!1 1- BOLT 3 
92 90304001 iii" -I!J'\" Y IJ ;)?" 6912 BALL BEARING 6912 1 
93 5523 54 233 1J'5- COLLAR 1 
94 5522 54 444 i;)"i'"':J?.A INDEX 1 

* 95 5522 54 435-2 ;jt:J" SCREW 1 
96 5522 54 433 iii I !I 5I \\ - HOLDER 1 
97 5523 54 242 .A51'.:JI-" STUD 1 
98 5523 54 2 41 tj")"")I.J-1.. FRAME 1 
99 5522 54 42 5 -1 }.51':11-" STUD 2 

100 5522 54 412-1 ~- KEY 2 
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213 



214 

-i! ... . .,::.- :~ /·~ 

SECTION NUMBER I 5522Z 547 I 



I\:J?":J~?73?~1 
( J\ J 7 J ~., IJ { J J) 

PLATE REGISTER 

No. -e , ~ ~iS/ s E T Na 
8fl.fa:Jli:-lll' PART No. 
5522 54 310 

5522 54 320 

5522 54 330 

5522 54 340 

5522 54 350 

5524 54 520 

5524 54 530 

5524 54 560 

5524 54 570 

5524 54 580-1 

5524 54 590-1 

5562 67 130 

1 5522 54 421-1 
2 91754 
3 5524 54 512 

3 5524 54 712 

* 4 5524 54 562 
5 5562 67 133 
6 90385 
7 5524 54 571 
8 5562 67 132 
9 90371 

10 5562 67 1 31 
11 5524 54 535 
1 2 9684041008 
13 9717060008 
1 4 5524 54 564 
1 5 97842 
16 9670061608 
17 90508 
1 8 5524 54 514 
19 9670123508 

* 20 5524 54 52 6 
21 9670082008 
22 5524 54 525 
23 91504003 
24 5524 54 527 
25 5562 67 142 
26 9710120008 
27 9660120014 
28 5524 54 563 

-i!~~a;:/ 

SECTION 
1! ~ -:/ a ;:/ ftt-T5 ._I ---=-5...:c5--=2:....:2::...cz=---=-5--=4....:.7 _ _j 
SECTION NUMBER~ 

•~-f0~.fa~-.fa~~-~L~~*~~0~. -e,•$~~~XL~<~-~ 
Ill hen ordering i tents marked * , indicate the set number 
beca~se they a~e available only as a set. 

!lfl.!'lr~:f11;/ 
.. r.lt~-lll' COMPONE NT 

PART NAME 
PARTS No. 

1\?~":J?" ASSY HOUSING ASSY 1 
9 \\ 11 J. •.:Jt· 1ST UNIT 

1\?~":J?" ASSY HOUSING ASSY 
9" 11 J. '.H 1ST UNIT 

1\?~":J?" ASSY HOUSING ASSY 1 
9"12 J. '.:It- 2ND UNIT 

1\?~":J?" ASSY HOUSING ASSY 
9"12 J. '.:It- 2ND UNIT 

37,38 
'\ \\ J' 1J:J?"::t+JI AS SY BEARING COVER ASSY 2 

!\?~" :J?" ASS Y HOUSING ASSY 2 
20,68 

ili"'.:/?71 ASSY BOX ASSY 2 

1\?~":J?" ASSY HOUSING ASSY 2 

:t:"1>- ASSY GEAR ASSY 2 
7,8 

~1>71- (OPS) ASSY SHAFT (OPS) ASSY 2 

~1>71- (NOPS) ASSY SHAFT (NOPS) ASSY 2 

:t:"1>- ASSY GEAR ASSY 2 
8,10 

PULLEY 4 
=-t-"~'\"J'~:J?" AZK1730 NEEDLE BEARING AZK17303 . 5 8 
+J7" 711-L. FRAME 1 

9"11 J._'.:/1- 1ST UNIT 
+J7" 711-L. FRAME 1 

9"12 J. ';JI- 2ND UNIT 
*"1>- GEAR 2 

STUD 4 
7.7711-'J'.:/~1> AS1730 THRUST WASHER AS1730 4 
:f"1>- GEAR 2 
7" ':J~J. BUSHING 4 
717711-'J'.:/~1> AS1101 THRUST WASHER AS1101 4 
:t:"1>- GEAR 2 

COLLAR 4 
1-J~~" M4X10 SET SCREW M4X10 4 

WAVE WASHER M6 4 
*"1>- GEAR 2 

POTENTIO METER (M22S10) 4 
') 7 ':J I- iii" ll.d· M 6 X 1 6 SOCKET BOLT M6X16 6 
0 1J:J?" P-10 0-RING P-10 4 

PLATE 2 
'J 7 'H iii " Ill 1- M 1 2 X 3 5 SOCKET BOLT M12X35 16 
1\?~":J?" HOUSING 4 
'J7'Hili" Jilt- M8X20 SOCKET BOLT M8X20 1 2 

COLLAR 4 
7J'1:J Ut~t- FU03SC FINE U-NUT FU03SC 4 

HOSE END 4 
KEY 4 
SPRING WASHER M12 4 

t~t- M12 NUT M12 4 
4'"1>- GEAR 2 
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I\:J7:JI-?73?1?1 
(I\:J7:Jt-?•J'EJ:J) 

PLATE REGISTER 
( 0 0 

29 9684050608 
30 9716080014 
31 9710080008 
32 9670083008 
33 91666 
34 55 2 2 54 351 
35 95110001 
36 96720825 1 4 
37 5522 54 321 

37 5522 54 341 

38 91671 . 
39 5522 54 427 
39 5524 54 511 

40 5522 54 471-1 
41 5522 54 472 
42 5522 54 473 
43 9670085008 
44 9721080008 
45 5430 33 122 
46 5560 54 139 
47 5560 54 138 
48 5562 54 137 
49 5522 54 475-1 
50 9642040514 
51 5522 54 482-1 
52 9710050008 
53 9642050814 
54 5522 . 54 422 
55 90387 
56 5522 54 474 - 1 
57 5640 59 117 
58 5562 54 136 
59 5522 54 432 
60 5524 54 561-2 
61 5524 54 481 
62 9648061014 
63 5522 54 312 
64 5522 54 311 

64 5522 54 331 

65 5522 21 262 
66 9723850008 
67 9670064508 * 68 5524 5 4 522 
69 5524 54 524 
70 9670061008 
71 5524 54 414 
72 9670081608 
73 5522 54 413 
74 5522 54 411 
75 5524 54 523 
76 5524 54 533 
77 5524 54 534 
78 9670051008 
79 5524 54 531 -1 

-1! 7 v 9 Y~-9 I 55 2 2 z 54 7 
SECTION NU MB E R 

* "<" - ? Q.>81lcl'1. 11.111.1'l."t' I:USil!!Vt' ~ 11: ti: NO)"t', -t! ., ~ Jli.f;l-"t'tl:)CV'C < t! ~ ~'. 
When or de rin g i t e ms ma r ked * ,indi c a te t he se t nu mbe r 
beca use th e y ar e a va i la b l e only as a set. 

&ll.l'l,~f,J;/ 
tlh1<:Jif"l CO MPONEN T P ARTS 
1-.;>t:;t:J" M5X6 
t5i1"1J":j( M8 
l\":;ti1"1J":j( M8 
') 7 '.!I 1- iii " Jv 1- M 8 X 3 0 

'\" J' 1J ::J 7" :1 if I 
{-9 - TMFBG-8-10-113 
o ,_, 1J 7 iii" Jv t- M 8 X. 2 5 
I\?:J"::J7" 

I\?:J"::J7" 

= -F" ~'\"J'~:J?"8QRNAO 

i1J"7v-l. 

=t:"1> -
1J"11-" 
') 7 ';I 1- iii " Jv 1- M 8 X 5 0 
E - IJ :;J 7 \\ E - 8 
ij"1J":j( 
=t:"1>-
=t:-

i!.7-Jv 
t'\"J:;t:J" M4X5 

1\" :j( if" 1J" :j( M 5 
t'\"J:;t:J" M5X8 

il.5ii.I-'J';I:J1> GS1730 
1\::JI-"?:f-"1>-
i1"1J":;t 
iii" Jv t-
=t: -
~1>71- (NOPS) 
ililv9"-

'\" J' IJ:J?" ;fiJI 
1\?:J"::J?" 

c-•J:J?" c-85 
') 7 ';II- iii " JH M 6 X 4 5 
=t:"1>-

') ;- 'H iii " lv 1- M 6 X 1 0 
;fi"}. 

') 7 ';I 1- iii" Jv 1- M 8 X 1 6 
;fi 1!19 \\ -
=t:"1>-
=t:"1>-
7"o';l7 
=t:"1>-
') 7 ';I 1- iii" lv 1- M 5 X 1 0 
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PART NA ME 
Nn 

SET SCREW M5X6 
PLAIN WASHER M8 
SPRING WASHER M8 
SOCK ET BOLT M8X30 
OIL SEAL OS68857 
BEAR I NG COVER 
MOTOR TM FBG-8-10-113 
HEXAGON BOLT M8X25 
HOUSING 
1ST UNIT 

HOUSING 
2ND UNIT 

NEEDLE BEARING 8QRNAO 
SUB FRAME <2ND UNIT) 
FRAME 
1ST UNIT 

GEAR 
GEAR 
GUIDE 
SOCKET BOLT M8X50 
E-RING E-8 
WASHER 
GEAR 
KEY 
PIN 
SCALE 
SCREW M4X5 
INDICATOR 
SPRING WASHER M5 
SCREW M5X8 
KEY 
THRUST WASHER GS1730 
GEAR 
WASHER 
BOLT 
KEY 
SHAFT (NOPS) 
HOLDER 
SCREW M6X10 
BEARING COVER 
HOUSING 
1ST UNIT 

HOUSING 
2ND UNIT 

SPACER 
C-RING C-85 
SOCKET BOLT M6X45 
GEAR 
COL LAR 
SOCKET BOLT M6X10 
BOSS 
SOCKET BOLT M8X16 
HOLDER 
GEAR 
GEAR 
BLOCK 
GEAR 
SOCKET BOLT M5X10 
PLATE 

4 
4 

20 
4 
4 
2 
4 

16 

1 

4 

2 
2 
2 
6 
2 
2 
2 
2 
2 
2 
4 
2 
2 
2 
4 
8 
2 
6 
6 
4 
2 
2 
6 
2 
1 

1 

2 
2 
4 
2 
2 

10 
2 
6 
2 
2 
2 
2 
2 
8 
2 



J\:J7:d·?f3?1!1 
( J\ J 7 J f-., lj ~ :J J) 

PLATE REGISTER 

NQ ~,~~~SET Nn 
liBg~~ PART Na 

80 5524 54 521-2 
81 90386 
82 9716040014 
83 90955 
84 5524 54 532 
85 9670062208 
86 5522 54 476 - 1 
87 5522 54 412-1 
88 5524 54 513 
89 90431 
90 90357009 

-tr?~s;/ 

SECTION 

-1?? ~a ;/fit~· 1 5522Z 547 
SECTION NUMBER'-__;:....:;...::::..:;_::;_.=.....;~-

*v-9G~g~$g~~--~~~-~~0~, ~,~~~~tt~G~<~S~. 
When ordering ite~s marked * ,indicate the set nu~ber 
because they are available only as a set. 

lii!MMt.j PART NAME ll!llfc 
tflilt:lit~ COMPONENT PARTS Nn O'ty 

:J1>71- (OPS) SHAFT <OPS) 2 
7-57-I-'J':J:J"t> WS1730 THRUST WASHER WS1730 8 
t::>iJ":IJ";jl M4 PLAIN WASHER M4 4 
0 lj :J?" P-50 0-RING P-50 2 
:t.JJ\" - COV ER 2 
') 7 ':J 1- ;t. " Ill 1- M6X22 SOCKET BOLT M6X22 6 
1:l5- COLLAR 2 
.:f- KEY 4 
7, 5l ,_, t- \\ STUD 16 
;li"-lv'\"J' 1J:J?"WBC612ZZA BALL BEARING WBC612ZZA 4 
;t 11v:J -lv VC-61025 OIL SEAL VC - 61025 4 
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:51"-{ 3 1\:J7:J 1- ?73? 1!-{ 
(/\:;..7:;..1-? 1HJ:;..) 

3RD PLATE REGISTER 
(REMOTE CONTROL> 

SECTION 

218 

1!?::.-3 :..- •-~t 
SECTION NUMBER 5523Z 547 1 



51" 13 1\;)7:11-?73?~1 
( 1\;) 7;) 1- ') IJ 1: :J;)) 

-I!~Va/ 

SECTION 

-1! ? V !J / 1Jt-i5" r-------, 
SECTION NUMBER' 

5523 Z 547 

3RD PLATE REGIS TER 
( REMOTE CONTROl) 

* ""-? Q.>liii,H,I:J11.W,~I:t.:tli8tl-~f! .Zitt~,Q.>"e, -1:7 H'lf~~i£){(.,~ <I!~~'. 
When orde ring i t e•s •arked * ,Indicate the set nu•ber 
bec au se they are ava ilnb l c on l y ns a set . 

N ~ , 1-~~ S E T No. 
0. BBol'lo ~ -"" PART No. 

!lB.%~~~ PART NAME 
f~r&:*.ft C 0 M P 0 N E N T P A R T S No. 

5522 54 350 ~"7~;)?"~tJI ' A~SY BEARING COVER ASSY 1 

5523 54 21 0 1\?:J";)?" ASSY HOUSING ASSY 1 

5523 54 310 1\?:J";)?" ASSY HOUSING ASSY 1 
37,38 

5524 54 530 *"~?~ ASSY BOX ASSY 1 

55 24 54 560 1\?:J";)?" ASSY HOUSING ASSY 2 

5524 54 580-1 :J~/ 1- (OPS) ASSY SHAFT (OPS) ASSY 1 

5524 54 590-1 :J~/1- (NOPS) ASSY SHAFT (NOPS) ASSY 

5562 67 130 *"~- ASSY GEAR ASSY 4 

1 5522 54 421- 1 511~;)?"/ 0 -~ - PULLEY 2 
2 91754 -!-"~~"?~;)?" AZK1730 NEEDLE BEARING AZK17303.5 4 
3 552 3 54 512 '7"/~- £ SUB FRAME 1 * 4 5524 54 562 *"~ - GEAR 2 
5 5562 67133 ~51~1-" STUD 5 
6 90385 ~5~1-~~:J~ AS1730 THRUST WASH ER AS1730 5 
7 5430 28 115 h5- CO LLAR 2 
8 5562 67 132 J"~:J2 BUSHING 4 
9 90371 ~7~1-~~:J~ AS1101 THRUST WASHER AS1101 5 

10 5562 67 131 *"~- GEAR 4 
11 5524 54 535 h5- COLLAR 2 
12 9684041008 ~-~~:J" M4X10 SET SCREW M4X10 2 
13 9717060008 t~'"h"~ M6 WAVE WASHER M6 2 
14 5524 54 564 GEAR 1 
1 5 97842 POTENTIO METER (M22S10) 2 
16 9670061608 SOCKET BOLT M6X16 3 
17 90 50 8 o•J;)?" P-1 o 0-RING P - 10 2 
18 5524 54 514 PLATE 1 
19 9670123508 SOCKET BOLT M12X35 9 * 20 5524 54 526 1\?:J ";)?" HOUSING 2 
21 9670082008 ') 7 ':J 1- * " fv 1- M 8 X 2 0 SOCKET BOLT M8X20 9 
22 5524 54 525 1J5- COLLAR 
23 91504003 /71;) Ut~l- FU03SC FINE U- NUT FU03SC 2 
24 5524 54 527 HOSE END 2 
25 5562 67 142 =!'- KEY 2 
26 9710120008 1\" ~tJ"b" ;;t M12 SP RING WASH ER M12 5 
27 9660120014 t~t- M12 NUT M12 5 
28 5524 54 563 *"~- GEAR 1 
29 9684050608 1-~;;t:J" M5X6 SET SCREW M5X6 2 
3 0 9716080014 PLAIN WASHER M8 4 
31 9710080008 1\" ;;t'" 1J" ~ M 8 SPRING WASHER M8 1 2 
32 9670083008 ') 7 ~ 1- * " fv 1- M 8 X 3 0 SOCKET BOLT M8X30 4 
33 91666 ~ 111! :J -Ill 0 S 6 8 8 57 OIL SEAL OS68857 2 
34 5522 54 351 ~" 7 1);)?" ;f' tJ I BEARI NG COVER 1 
35 95110001 t - 51- TMFBG-8-10-113 MOTOR TMFBG-8-10-113 2 
36 9672082514 O':Jt.l?*"lvl- M8X25 HEXAGON BOLT M8X25 8 
37 5523 54 311 HOUSING 1 
38 91671 NEEDLE BEARING 8QRNAO 2 
39 5523 54 511 SUB FRAME 1 
40 5522 54 471 - 1 '"~- GEAR 1 
41 5522 54 47 2 *"~- GEA R 1 
42 5522 54 473 1:1"1'1-" GUIDE 1 
43 9670085008 SOCKET BOLT M8X50 3 
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9""1'3 I\:.07:.0I-?f3?~"1' -l!:7 Y s:/ -l!?Y a :/ffi:.(} J 5523Z 547 
(1\::.07::.0 rQIJ'tJ:.O) SE CTION SECTION NUMBER 

3RD PLATE REGISTER •~-'0$~tl~~~tl~~~~~ ~v~0~. ~ '~*~~~x~~< ~a ~. 
Whe n o r de r ing ite • s • a rk ed * , i nd ica t e the s et nu •be r 
becau se the y ar e a va ilab l e o nly a s a s et. 

No. ~ ., ~ l q Is E T No. Ill!~~~/ P ART NAME Wilt 
ll~~ · -15- PAR T IJa tlf f} COMPONENT PARTS Nn Q'ty 

44 9721080008 E-IJ:.O?" E-8 E-RING E-8 1 
45 5290 29 312 i.t"tJ";;t WASHER 1 
46 5560 54 139 :t:"t>- GEAR 1 
47 5560 54 138 :to- KEY 1 
48 5562 54 1 3 7 to:;.. PIN 1 
49 5523 54 412 717-lll SCALE 1 
50 9642040514 t'\"J;;t~" M4X5 SCREW M4X 5 2 
51 5522 54 482-1 -(:;..~"7-9- INDICATOR 1 
52 9710050008 1\":;ti.t"t:J":;t M5 SPRING WASHER M5 1 
53 9642050814 t'\"J+~" M5X8 SCREW M5X8 1 
54 5522 54 422 :to- KEY 2 
55 90387 71571 1-'J'.:J~t> GS1730 THRUST WASHER GS1730 4 
56 5523 54 411 *"1>- GEAR 1 
57 5640 59 11 7 i.t"tJ";;t WASHER 3 
58 5 562 54 136 iii" Ill 1- BOLT 3 
59 5522 54 432 :f- KEY 2 
60 5524 54 561-2 ;11>71- (NOPS) SHAFT <NOPS) 1 
61 5524 54 481 i1illl9"- HOLDER 1 
62 9648061014 i.t?J:1t~" M6X10 SCREW M6X10 3 
63 5522 54 312 '\ \\ )'IJ:J?" :fiJJ: BEARING COVER 1 
64 5523 54 211 1\?:J"::.O?" HOUSING 1 
65 5522 21 262 71'\o_.,_ SPACER 1 
66 9723850008 C-IJ:.O?" C-85 C-RING C-85 1 
67 9670064508 ') 7 ~ 1- iii " Ill 1- M6X45 SOCKET BOLT M6X45 2 
68 5523 54 520 :t:"t>- GEAR 1 
69 5524 54 524 1J? - COLLAR 1 
70 9670061008 ')7~1-ili"llll- M6X10 SOCKET BOLT M6X10 5 
71 5524 54 414 ;1;"71 BOSS 1 
72 9648051014 i.t?J:1t~" M5X10 SCREW M5X10 6 
73 5523 54 234 :t:"t>-;1;"71 GEAR BOSS 1 
74 5523 54 231 :t:"t>- GEAR 1 
75 5524 54 523 :f"t>- GEAR 1 
76 5524 54 533 7"o'.:J? BLOCK 1 
77 5524 54 534 :t:"t>- GEAR 1 
78 9670051008 ') 7 '.:J 1- ;t; " Ill 1- M5X10 SOCKET BOLT M5X10 4 
79 5524 54 531-1 7° v- t- PLATE 1 
80 5524 54 521-2 ~1>71- (OPS) SHAFT (0PS) 1 
81 90386 7.::~711-'J~:Jt> WS1730 THRUST WASHER WS1730 4 
82 9716040014 t5i.t"t:J";;t M4 PLAIN WASHER M4 2 
83 90955 0 IJ:J?" P-50 0-RING P-50 1 
84 5524 54 532 1JJ\"- COVER 1 
85 9670062208 ') 7 ~ 1- ;t; " Ill 1- M6X22 SOCKET BOLT M6X22 3 
86 5522 54 476-1 'IJ::~- COLLAR 1 
87 5522 54 412-1 :to - KEY 2 
88 5524 54 513 719~1-" STUD 7 
89 90431 ;t;"-~'\"7~:J?"WBC612ZZA BALL BEARING WBC612ZZA 2 
90 5523 54 513 719',:11-" STUD 2 
91 5523 54 514 t:J::~- COLLAR 1 
92 5523 54 232 '\" 7 IJ ::.0?" ::t +J I BEARING COVER 2 
93 5523 54 237-1 ;t;" Ill 1- BOLT 3 
94 5523 54 236 :t:"t>-::ti.ti GEAR COVER 3 
95 9670051408 ') 7 ~ 1- ;t;" Ill 1- M5X14 SOCKET BOLT M5X14 6 
96 55a3 54 235 1J"1!-" GUIDE 3 
97 5640 57 124 i.t"t:J";;t WASHER 3 
98 5523 54 238 iii" Ill 1- BOLT 3 
99 90304001 ;t;" -Ill'\" 7 1J:J?" 6912 BALL BEARING 6912 1 

100 5523 54 233 t:J5- COLLAR 1 
101 90357009 :t "1' Ill~ - Ill V C - 6 1 0 2 5 OIL SEAL VC - 61025 2 

220 



221 



.------ --- - -----"!t?Y3/' 
1':J~ 7:t:J7:Jo -5-

INK FOUNTAIN ROLLER SECTION 

222 

t?Y3/'•-~t 
SECTION NUMBER 5522Z 550 I 



-l!?~sY 

SECTION 
-1!? ~ IJ Yilt-% I 55 2 2 z 55 0 
S E C T I 0 N N U M B E R L--=....::....:::..:::...;=.._..:....:;_.::_---1, 

INK FOUNTAIN ROLLER 'lc~-? 0)3~81. l:t.111cfl."'l:lilt:slll! Vt' 8 1t ttA-0)"'1:, -u.., ~ ~~"'l:i:l:::ltl.. -c < !!<'! ~·. 
When ordering ite~s aarked '* !indicate the set nu•ber 
because th ey are available on y as a set . 

Nil -tr-,~if~jSET Nd 
llllcfl.j';~ PART No. 

s~.r.:gflf; I 
tltlilt*.fJ' COM P 0 N E NT 

PART NAME 
PARTS Nn 

5522 55 110 o - 5 - ASSY ROLLER ASSY 2 
39,40 

5522 55 120-1 1\?:J":;J?" ASSY HOUSING ASSY 2 
34,41,43,75 

5522 55 130-1 1\?:J":;J?" ASSY HOUSING ASSY 1 
51"11 ],=.,1- 1ST UNIT 

34,41 - 43 
5522 55 140-4 Y-L. ASSY ARM ASSY 1 

51"11 ],_.,1- 1ST UNIT 
71,73 

5522 55 1 50-1 Y-L. ASSY ARM ASSY 2 
70,71 

5522 55 160-1 ~5151"- ASSY SLIDER ASSY 2 
82,83,85,87-89,103 

5522 55 170-1 ~7151"- ASSY SLIDER ASSY 2 
87-89 

5522 55 180-3 IJ:;J? ASSY LINK ASSY 1 
51"11 ], ., 1- 1ST UN IT 

85,86 
5522 55 190 v 1\\\- ASSY LEVER ASSY 4 

38,105 
5522 55 210 - 2 ~51.,1-" ASSY STUD ASSY 2 

81-83,103 
5522 55 220-1 Y- L. ASSY ARM ASSY 1 

51"11 ],=', 1- 1ST UNIT 
78,79 

5522 55 250 :Jt>?l- ASSY SHAFT ASSY 
51" 11 ],=.,t- 1ST UNIT 

57,61,63 
5522 55 810-2 IJ:;J? ASSY LINK ASSY 1 

51"12 1.-.,t- 2ND UNIT 
85,86 

5522 55 820-1 Y-L. ASSY ARM ASSY 1 
51"12 ],_.,1- 2ND UNIT 

78,79 
5522 55 830 ~t>?l- ASSY SHAFT ASSY 1 

51"12 ],=.,t- 2ND UNIT 
57,61,63 

5522 55 840-3 i!ilv9" - ASSY HOLDER ASSY 1 
51"12 ], ':JI- 2ND UNIT 

71 , 73 
5522 55 850 1\?:J":;J?" ASSY HOUSING ASSY 1 

51"12 ],_.,1- 2ND UNIT 
41-43 

5522 59 110-2 1:;J*.,i!i" ASSY INK FOUNTAIN ASSY 2 
6,20,30 

1 5522 59 1 1 3 )/" KNOB 44 
2 9670061608 'J 7 •:Jt- i!i " lv t- M6X16 SOCKET BOLT M6X16 4 
3 5522 59 11 4 ~ )0 IJ:;J?" SPRING 2 
4 90730 I\ 0 -1J-t"3? 1 • 6X 5 RIVET 1 • 6X 5 1 2 
5 5522 59 11 2 )Of.l-1- PLATE 2 
6 5522 59 1 30- 2 ?"v-I-" ASSY BLADE ASSY 2 
7 9410606008 A) 0 IJ J? \\ t 0 J 6X60 SPRING PIN 6X60 4 
8 9670063508 'J 7 •:Jt- i!i" lv 1- M6X35 SOCKET BO LT M6X35 8 
9 5640 59 12 0-1 )/" ASSY KNOB ASSY 4 

10 5522 59 11 5 ?"o.,? BLOCK 2 
11 9670083508 ') 7 ., 1- i!i \\ 111 1- M8X3 5 SOCKET BOLT M8X3 5 8 
12 5522 59 133 iJ11-"?0f.1-l- PLATE 2 
13 9670081608 'J 7 ,, 1- i!i " 111 t- M8X16 SOCKET BOLT M8X16 4 
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-1!? -Y" ;/~-5 I 55 2 2 z s 5o 
SECT ION NUMBER 

INK FOUNTAIN ROLLER * •-•0HR~--~~--~~-*~~0~, ~,~$~~tt~~~<~a~. 
When orderi ng it ems marked * !lnd lc a~ e the set nu mber 
because they arc avai I able on y as a s et. 

No. llll.fu4!.flt:j 
~~-~ COMPONENT PARTS 

14 97 1 0080008 1\"~iJ"t.l"~ M8 
1 5 97 16080014 t7+J"1J"~ M8 
16 5522 59 125 
1 8 5640 59 126 t.J7-
19 9721100008 E - 1);:, 7" E - 1 0 
20 9670061408 'J!T':J t-ili" lld· M6X 1 4 
21 9670125008 ') !1 ':.1 t- iii " Ill t- M 1 2 X 5 0 
22 9710120008 
23 5640 59 129 }.I) -7" 
24 5640 59 119 t.l?-
25 9684080808 t-;t~;J" M8X8 
26 5522 59 118 715'-
27 5640 59 123 ;ti;J"IJII":tl 
28 5640 59 122 t.J7-
29 96700 512 08 ') !1 '.!it- iii" Ill t- M 5 X 1 2 
30 5522 59 111 -1 
31 5640 59 124 
32 5430 38 316 +J"t.l":tl 
33 9670051008 'J!T':.It-ili"I!Jt- M5X10 
34 9410602508 
35 5522 59 134 
36 5522 59 116 7"o':.l7 
37 5640 59 121 1:J7-
38 5522 55 143 - 1 vn" -
39 91692 :t1' 1J;) IR30X35X30 
40 5522 55 111 o-7-
41 91665 ;t 1' Ill ;J - Ill 0 S 3 5 4 5 4 
42 5522 55 131-1 1\?;J" ;)7" 
43 91679 - -t-"~~"J>~;:,7"NK35/30R 

44 5522 55 144 J>-1.. 
45 9684050608 t-;t;t~ ;J" M5X6 
46 5480 51 126 ?f :r '.!It- ili1- Ill 
47 5430 51 163 
48 5430 51 164 
49 5430 51 140-1 ., j. 

50 9721040008 E- 1);:, 7" E- 4 
51 5522 55 229 
52 5522 53 134-1 
53 9684060608 t-;t~;J" M6X6 
54 9670064508 ') !1 'J t- iii " Ill t- M 6 X 4 5 
55 9721080008 E- 1);)7" E-8 
56 5640 07 102 

* 57 5340 24 563 
58 5430 34 453 t.J7-
59 5522 55 223 - 1 

59 5522 55 823-1 

60 5522 55 2 40 1);)7 * 61 5522 55 224-1 iii" Ill t-

* 61 5522 55 824-1 iii" Ill t-

62 5522 55 231 
63 9410302008 71 7 ° IJ ;:, ? " t 0 

;:, 3 X 2 0 
64 5522 55 225-1 1J"1t-" 

51"11 ~ 'Jt-
64 5522 55 825-2 1J"1't-" 

224 

PART NAME 
Nn 

SPRING WASHER M8 
PLAIN WASHER M8 
STUD 
COLLAR 
E-RING E-10 
SOCKET BOLT M6X14 
SOCKET BOLT M12X50 
SPRING WASHER M12 
SLEEV E 
COLLAR 
SET SCREW M8X8 
STAY 
TWIS T SPRING 
COLLAR 
SOCKET BOLT M5X12 
INK FOUNTAIN 
TWIST SPRING 
WASHER 
SOCKET BOLT M5X10 
SPRING PIN 6X25 
PLATE 
BLOCK 
COLLAR 
LEVER 
INNER RACE IR30X35X30 
ROLLER 
OIL SEAL OS35454 
HOUSING 
NEEDLE BEARING NK35/30R 
ARM 
SET SCREW M5X6 
RATCHET WHEEL 
PIN 
SPRING 
PAWL 
E-RING E-4 
INDEX 
KNOB 
SET SCREW M6X6 
SOCKET BOLT M6X45 
E-RING E-8 
WASHER 
SPACER 
COLLAR 
PIN 
1ST UNIT 

PIN 
2ND UNIT 

LINK 
BOLT 

1ST UNIT 
BOLT 

2ND UNIT 
BRACKET 
SPRING PIN 3X20 
GUIDE 

1ST UNIT 
GUIDE 
2ND UNIT 

6 
4 
4 
4 
4 
8 
4 
2 
4 
2 
6 
2 
2 
4 
6 
2 
2 
4 
4 
6 
2 
2 
2 
4 
4 
2 
4 
2 
4 
2 
8 
2 
2 
2 
2 
2 
2 
2 
2 
4 
6 
2 
2 
2 
1 

1 

2 
1 

1 

2 
2 
1 

1 



-l!?''ia~ 

SECTION 

-1!"/'ia~iti-'5 1 
SECTION NUMBER 55 zzz 550 

INK FOUNTAIN ROLLER •~-7~$•~••~~-~~~~•t~~~. ~'l·•~~~x~~<~3~. 
When orde r ing ite~s marked* ,indicate the set nu~ber 
because th ey ar e ava i lable only as a set. · 

NQ ~7 1-•""ijSET 1\11 8f!R.tlftl;j P ART NAME fillk 
lliiR ·~ PART Mn ~iJOC~-Ijt COMPONENT PARTS NQ O'ty 

65 5522 55 232 7"57'.!.11- BRACKET 2 
66 5522 55 173 A 51' I-" 7" '.!J:J]. BUSHING 2 
67 5522 55 174 to:;.. PIN 2 
68 9722250008 C- IJ:J?" C- 25 C- RING C- 25 2 
69 5522 55 1 52 ')'.!J:J't>- WASHER 2 
70 5522 55 1 51 r-6 ARM 2 
71 90355008 'J:J?I1'75'.!Jf HFL2530 ONE WAY CLUTCH HFL2530 4 
72 9660080014 t~t- M8 NUT M8 2 
73 5522 55 1 41- 3' ilil!l51"- HOLDER 2 
75 5522 55 1 21 _., J\?:J":J7" HOUSING 2 
76 9721120008 E -IJ:J7" E-12 E-RING E-12 2 
77 5480 51 343 t?iJ":I:J"~ PLAIN WASHER 2 
78 5640 04 161 7"~:J]. BUSHING 4 
79 5522 55 221-1 J'-6 ARM 1 

51"11 ]. '.!.II- 1ST UNIT 
79 5522 55 821 - 1 y - 1_, ARM 1 

:51"12 ]. '.!.II- 2ND UNIT 
80 5522 55 222 A51'.!.11-" STUD 2 
81 5522 55 211 -2 A:5l'.!.l 1-" STUD 2 
82 91645 A?AI-'J'.!J:Ji'- AS1024 THRUST WASHER AS1024 6 
83 5522 55 212 t-f IJ J METAL 4 
85 90960 -- t-" 111 '\" r 1J :.o 7" HK1412 NEEDLE BEARING HK1412 6 
86 5522 55 181-3 IJ:J7 LINK 1 

:51"11 ].-~~- 1ST UNIT 
86 5522 55 811-2 1)::.07 LINK 1 

:51"12 ].=':J 1- 2ND UNIT 
87 5522 55 1 72-1 A:51':JI-" STUD 2 
88 5522 55 1 71 A?1:5Z" - SLIDER 2 
89 9411403500 T- 1\o-to:;.. 4X35 TAPER PIN 4X35 2 
93 9670062008 'J 7 •:.~ 1- iii " 111 1- M6X20 SOCKET BOLT M6X20 4 
94 5640 22 314-1 7°?7" PLUG 2 
95 556-D 54 226 A 1-':JI)o- S TOPP.E R 2 
96 9670053508 ') 7 ':J 1- iii\\ Jill- M5X35 SOCKET BOLT M5X35 4 

100 9410501208 A7o IJ:.07"to:;.. 5X12 SPRING PIN 5X12 2 
101 9660060014 t~J- M6 NUT M6 2 
1 02 9670061008 'J 7 ·:.~ 1- iii " 111 t- M6X10 SOCKET BOLT M6X10 2 
103 91296 ':J 7 o 111 A-6MF NIPPLE A-6MF 4 
104 9660120014 t•:Jt- M12 NUT M12 2 
105 92303001 7"1J':J70 PG80N GRIP PG80N 4 
106 5522 46 123 :I:J? - COLLAR 2 
107 9684060808 J-;(~:J" M6X8 SET SCREW M6X8 4 
108 9410604508 A 70 1}::.07" tO:;.. 6X45 SPRING PIN 6X45 8 
109 9684040508 J-;(~:J" M4X5 SET SCREW M4X5 2 

225 
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RD INK 7- -
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;.;·~ SECTION NUM ,---;-;---
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~ 7~ a ~ 
SE CTION 

~7 ~ ;~ ~*~ I 
S E CTI ON NUMBE R 5523 Z 550 

3RD INK FOUNTAIN ROLLER •7-, 0~R~•n~~-~~~~-~~0~ ~'~*~~ilix~~ <~• ~­
When o r de r ing i tem s marked*, ind ic a t e t h e set n umb e r 
bec a use t h ey ar e a v a ilable only as a se t . 

5522 55 210-2 

5523 55 110 

5523 55 120 

5523 55 130-1 

5523 55 140-l 

5523 55 150-1 

5523 55 170-1 

5523 55 180 

5523 55 210-1 

5523 55 220-1 

5523 55 230-1 

5523 55 260 

5523 55 270 

1 5523 55 162 
2 9670062008 
3 552 3 55 161 
4 9721080008 
5 91645 
6 5523 55 181 
7 90960 
8 9721120008 
9 5480 51 343 

10 9660080014 
11 9710080008 
12 5523 55 163-1 
13 5523 55 164 
14 5522 55 211-2 
15 5522 55 212 
16 9722250008 
17 5522 55152 
18 5523 55 131 
20 90355008 
21 5522 55 172-1 
22 5523 55 141 
23 9411403500 
24 9684060608 
25 9670051608 
26 5 5 22 55 173 
27 5522 5 5 174 
28 9670064508 
29 5 5 23 55 171-1 
30 9721100008 
31 5480 5 6 138 
32 5523 55 165 
33 55 2 3 55 166 
34 5523 55 167 

PART NAME 
P ARTS Nn 

}.9'.H" ASSY STUD ASSY 

o-5- ASSY ROLLER ASSY 
62-66 

HOUSING ASSY 
38-40 

r-L. ASSY ARM ASSY 
18,20 

}.:;>19"- ASSY SLIDER ASSY 
21-23 

7-.:;>19"- ASSY SLIDER ASSY 

t.J"11-" ASSY GUIDE ASSY 

IJ Z/7 Ass y LINK ASSY 

iii"?-. ASSY BOSS ASSY 
41,43 

1J'J7 ASSY LINK ASSY 
46,56 

r-L. ASSY ARM ASSY 
57,58 

1.11\"- ASSY LEVER ASSY 
60,103 

7"7?' ':.11- ASSY BRACKET ASSY 

STUD 
SOCKET BOLT M6X20 
BRACKET 

E- 1J 'J 7" E - 8 E-RING E-8 
7-.77-.1-~~~~- AS1024 THRUST WASHER AS1024 

LINK 
-t-"~~"r~'J7" HK1412 NEEDLE BEARING HK1412 

E- IJ J 7\\ E -1 2 E-RING E-12 
PLAIN WASHER 

t~t- M8 NUT M8 
J\";jti1"t.J";jt M8 SPRING WASHER M8 
r-t.. ARM 
iii" lv t- BOLT 

STUD 
t1 1J'J METAL 
C- IJ J 7 \\ C- 2 5 C-R I NG C-25 

WASHER 
r-t.. ARM 
~'J~I175~f HFL2530 ONE WAY CLUTCH HFL2530 

STUD 
LINK 
TAPER PIN 4X35 

1-J:it~" M6X6 SET SC REW M6X6 
') ?' 'J 1- iii " lVI- M 5 X 1 6 SOCKET BOLT M5X16 

BUSHING 
PIN 

') ?' ~ 1- iii" IIi 1- M 6 X 4 5 SOCKET BOLT M6X45 
t.J"11-" GUIDE 
E - IJ J 7 \\ E - 1 0 E-RING E-10 

WASHER 
l):J7 LINK 

STUD 
7"o'J7 BLOCK 

227 

®~ 
Q'ty 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 
8 
1 
2 
3 
1 
3 
1 
1 
2 
4 
1 
1 
1 
2 
1 
1 
1 
1 

1 
1 
3 
4 
1 
1 
4 
2 
4 
2 
1 



-t!~'lg/' 

SECTION 
-t! ~ 'l !J Yil'~ I 55 2 3 z 55 0 
SECTION NUMBER 

3RD INK FOUNTAIN ROLLER * ""-? C1.>1ll!A1.1:tii1M,~I:t5~l-~~ -.:itA-o.>'t!, ~ ., ~ $~~l:£)(VC ( f;!~~'­
'llhen order ing i t e•s marked * , lnd i cate the set nu• ber 
beca use they are available on ly as a set. 

-tr "~ ~*-13-jS ET Nn 
No. BB a1. $ -I'J- P A R T N~ 

81!.11!_~~; 
t~!llt$~ C 0 M P 0 N E NT P ART S 

35 9410401608 
36 5523 55 122 
37 9670061608 ') 1 '.!.11- if;" ltd- M 6 X 1 6 
38 5523 55 121 n?:," -:;?" 
39 91715 =-~"~~"7Y-:J7" NK30/20 
40 90358003 ;t 1111:, -Ill 0 S 3 0 4 0 4 
41 90355009 ~'J?I17?~7 HFL3030 
43 5523 55 211 if;"}. 

44 5523 55 213 
45 5523 55 212 7 - l.. 
46 90443 7"~:,1. MB1012DU 
47 5523 55 168 
48 90242 7"~:,1. MB1210DU 
49 5523 55 271 7"57'.!1~ 

50 5523 55 169-1 )7" 
51 5522 55 229 
52 9660120014 t•.H M12 
53 9710120008 J\"~tt":IJ"~ M12 
54 5523 55 232 
55 5523 55 233 
56 5523 55 221-1 IJ:J? 
57 5640 04 122 
58 5523 55 231-1 J>-L. 
59 5430 26 214 tt":IJ"~ 

60 5523 55 234-1 1.11\\\ -
61 5560 65 222 
62 90330002 t1' 1J'J I R25X30X17 
63 90585 t1' 1J'J IR25X30X20 
64 91732 t1' 1J"J I R2 5X30X30 
65 5523 55 111 o-5-
66 91692 t1' 1J 'J I R 3 0 X 3 5 X 3 0 
67 91665 ;t -f 111:, -Ill 0 S 3 54 54 
68 5640 59 126 1J5-
70 5640 59 120-1 )7" ASSY 
71 5523 59 117 
72 5560 59 119 
73 9670050608 ') 1 '.!1 ~ if; " Ill ~ . M 5 X 6 
74 9716080014 t?tt":IJ"~ M8 
75 9670081608 ') 7 ~ ~ if; " Ill ~ M 8 X 1 6 
76 9670063508 ') 7 '.!I ~ ;t; " Ill ~ M 6 X 3 5 
77 5523 59 115 
78 9670083508 ') 7 '.!.11- if;" Ill ~ M 8 X 3 5 
79 5523 59 133 
80 5523 59 111 
81 5523 59 130-2 7"1.1-~" ASSY 
82 5523 59 134 
83 5523 59 116 
84 9670125008 ') 7 '.!1 hfi " ltd- M 1 2 X 5 0 
85 5640 59 129 }.1) -7" 
86 5640 59 121 1J5-
87 9684080808 hl~:J" M8X8 
88 5522 74 121 
89 90730 n°-1J-t"3? 1.6X5 
90 5522 59 114 
91 5522 59113 )"')" 

92 5640 59 119 
93 5522 59118 
94 5640 59 123 ~:,"•JJ\"~ 

95 9670051208 ') 1 ~ hfi " Ill ~ M 5 X 1 2 

228 

PART NAME 
N"~ 

SPRING PIN 4X16 
COLLAR 
SOCKET BOLT M6X16 
HOUSING 
NEEDLE BEARING NK30/20 
OIL SEAL OS30404 
ONE WAY CLUTCH HFL3030 
BOSS 
PIN 
ARM 
BUSHING MB1012DU 
SHAFT 
BUSHING MB1210DU 
BRACKET 
KNOB 
INDEX 
NUT M12 
SPRING WASHER M12 
STUD 
PIN 
LINK 
BUSHING 
ARM 
WASHER 
LEVER 
STUD 
INNER RACE IR25X30X17 
INNER RACES IR25X30X20 
INNER RACES IR25X30X30 
ROLLER 
INNER RACE IR30X35X30 
OIL SEAL OS354 5 4 
COLLAR 
KNOB ASSY 
STUD 
FLAT SPRING 
SOCKET BOLT M5X6 
PLAIN WASHER M8 
SOCKET BOLT M8X16 
SOCKET BOLT M6X35 
BRACKET 
SOCKET BOLT M8X35 
PLATE 
INK FOUN TAIN 
BLAOE ASSY 
PLATE 
BRACKET 
SOCKET BOLT M12X50 
SLEEVE 
COLLAR 
SET SCREW M8X8 
PLATE 
RIVET 1 . 6X5 
SPRING 
KNOB 
COLLAR 
STAY 
TWIST SPRING 
SOCKET BOLT M5X12 

2 

9 

1 
1 
1 
1 
1 
2 
1 
2 
1 
1 
1 
2 
2 

2 

1 
1 
1 
2 
2 
2 
2 
2 
2 
2 
4 
1 
4 
1 
1 
1 
1 
1 
2 
2 
1 
3 
1 
6 
1 

22 

2 



-t'?Va/ 
SECTION 

-t!' ? V 
3 

/ ::§"'5- I, _..:..5-=5-=2~3:....:Z:.__..:..5 ..:..5..::0;___...1 SECTION NUMBER-

3RD I NK FOUNTAIN ROLLER * "'-? O>ll~c\'1, ~!JI\8'1.1:! l;t t$ili't Vl:: l!! 11:1:t..Vcr.>1::, t"' 1- 1'f!' ·ey~i£)'(l,"C < f:!'<'H' . 
When orderin g It e ms mark ed * , Indicate the set number 
because th ey ar e available only a s a set . 

No. -u , ~ $~ 1 s E T Na IJB8'~ftl; I PART NAME i!Mlf< 
li~ol'l.*~ PART No. tf/itti'~ COMPONENT PARTS NQ O'ty 

96 5640 59 122 tl?- COLLAR 2 
97 5640 59 124 ;jt :J \\ IJ J\" ;jt TWIST SPRING 1 
98 9410501208 ]. J 0 IJ :J? \\ t 0 :J 5X12 SPRING PIN 5X12 1 
99 91679 = -~"~~"7~:J?"NK35/30R NEEDLE BEARING NK35/30R 1 

100 5430 34 453 tl?- COLLAR 1 
1 01 9684050508 hl;;t:J" MSXS SET SCREW M5X5 ~ 
102 91296 -·~Jo Jv A-6MF NIPPLE A-6MF 2 
103 92303001 ?" 1) ':))0 PG80N GRIP PG80N 1 
104 5640 22 31 4 -1 J05?" PLUG 1 
1 05 5560 54 226 7.~-:JJ\0- STOPPER 1 
106 5522 46 123 tl?- COLLAR 1 
107 9684060808 hl;;t:J" M6X8 SET SCREW M6X8 2 
108 9684040508 ~;l;jt:J" M4X5 SET SCREW M4X 5 1 
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1-" , 
~?T J? G DRIVE 
OSC ILLATI N 

230 

-t! 7 :,... 3 :,.... •-~t ER 
SECTION NUMB I 5522Z 56 0 I 



.-----------------··--
:t?7;:J71-"? -t?7V a~ -t!7'./a:.-'1fi'->3" 1 

SECTION NU MBER 5522 z 560 

OSCILLATING DRIVE 

5522 53 260 

5522 53 270 

5522 53 280 

5522 56 140 

5522 56 210 

5522 56 220 

5522 56 230 

5524 53 420 

5524 53 430 

1 5640 04 201 
2 5522 56 211 
3 9660100014 
4 9710100008 
5 5522 56 143 
9 5522 56 212 

10 5522 53 263 

10 5524 53 422 

11 9670083508 
12 5522 56 213 
13 9670061608 
14 5522 56 142 
15 9684050608 
16 9670085508 
17 9660080014 
18 9710080008 
19 5522 53 281 

19 5524 53 421 

20 5522 53 261 

20 5524 53 431 

21 5522 53 262 
22 5522 53 264 
23 5522 56 231 
24 5522 56 222 
25 9710120008 
26 9660120014 
27 5522 56 221 
28 90389 
29 9670062008 
30 5522 53 272 
31 5522 53 282 

SECTION 
*v-•0$~tl·~~tl-~~~~*~k0~ ~7•*·~~~~~(~8~. 
When ordering i t erns marked * , i ndicate the set number 
because they are available only as a set. 

~~~~~ PART NAM E 
Uflilt~-llt C 0 M P 0 N E NT P ART S tJa 
~J7 ASSY LINK ASSY 2 

522PF 522PF 
20,21 

e; T ;:J iii " Ill 1- A S S Y BOLT ASSY 2 
32,56 - 58 

J'-6 ASSY ARM ASSY 2 
522PF 522PF 

J;:Jo'JI-" ASSY CON ROD ASSY 2 

)"?7'.!11- ASSY BRACKET ASSY 4 
1,2,56-58 

BOLT ASSY 2 
27,56-58 

J' - 1.. ASSY ARM ASSY 2 

J'-6 ASSY ARM ASSY 2 
522PFH 522PFH 

1JJ7 ASSY LINK ASSY 2 
522PFH 522PFH 

20,21 
;(:Sill! BUSHING 10 

BRACKET 4 
t•JI- M1 0 NUT M10 12 
l\":itiJ"1J":it M10 SPRING WASHER M10 12 

ARM 2 
SHAFT 2 
ARM 2 

522PF 522PF 
ARM 2 

522PFH 522PFH 
') 7 '.!1 1- iii " lv 1- M 8 X 3 5 SOCKET BOLT M8X35 4 

ARM 2 
') 7 '.!1 1- iii " lVI- M 6 X 1 6 SOCKET BOLT M6X16 16 

PIN 2 
SET SCREW M5X6 4 

') 7 'J 1- iii " lvt- M 8 X 5 5 SOCKET BOLT M8X55 4 
t'.!ll- M8 NUT M8 4 
i\":1tiJ"1J":it M8 SPRING WASHER M8 6 

ARM 2 
522PF 522PF 

J'-1.. ARM 2 
522PFH 522PFH 

IJJ7 LINK 2 
522PF 522PF 

IJJ7 LINK 2 
522PFH 522PFH 

BUSHING 4 

iii"'" t- BOLT 2 
J'-1.. ARM 2 

BRACKET 2 
l\"~iJ"1J";;t M12 SPRING WASHER M12 4 
t'.!lt- M12 NUT M12 6 

BO LT 2 
THRUST WASHER AS2035 2 

') 7 'J 1- iii " lv 1- M 6 X 2 0 SOCKET BOLT M6X20 16 
BRACKET 2 
BUSHING 2 

231 



OSCILLATING DRIVE 

No. -c..,~:fii:~jSET Na 
lill£~-l't PART No. 

32 5522 53 271 
33 5522 53 265 
34 90453 
35 55 22 56 1 41 
36 5522 56 1 33 
37 9670060 808 
38 5290 23 11 3 
39 9723350008 
40 90588 
41 9672082 514 
42 9716080014 
43 5522 56 130-1 
44 90074 
46 5522 56 120- 1 
48 96 48050814 
49 5430 24 312 
50 90317 
51 552 2 56 124 
52 972347000 8 
53 967008 2 008 
54 5522 56 111 

54 5522 56 111 

54 5524 56 111 

55 5522 56 123 
5 6 91160 
57 91161 
58 91162 
59 91 727 

-I!:?'Ya:/ 
SECTION 

-t!~Yg:/if-i} I 5522Z 560 
S E C T I 0 N N U M B E R L...-.:....:.....::...::...:;__;;_=-=.___, 

*"<~-~ o.>liB£1;tlj1£"t"l;t~i!Jt\..."t"~'lt:ttlvo.>-e, -t: ., Hii'"J"t"it)(Vt: < t!.'i/5~'. 
When o rd ering items marked * , indi ca te the set nu11ber 
because they are av ailable only a s a set. 

ll!Srl'i!~f~/ 
~~*~ COMPONENT PARTS 

o'.:/1-":t::JI-" PHS12 
::J:JO'!II-" 

') 7 '!I 1- iii" lv 1- M 6 X 8 
+J" tJ"+ 
c-•J:J?" c-35 
'\"J'IJ:J?" 1202 
o'!l tJ?ili" lv r M8 x 2 5 
t5tt"tJ"+ M8 
'\ :J:J:J151 ASSY 

91 ~:J?" ili1 -~ ASSY 
tt5J+:J" M5X8 
'\" J> IJ:J?" tJI\"-

tJ5 -
C- IJ :J? \\ C- 4 7 
') 7 '.:1 r iii " lv r M 8 X 2 0 
7" 57'!1" 

7" 57'!1 1-
522PF 

7"57'.:11-

7°7?" PA - 4 
7- 1J -7" PB-4 

tJL.7:to J> - KRV26LL 

232 

PART NAME 
No. 

BOLT 
BOLT 
ROD END PHS12 
CON ROD 
BOLT 
SOCKET BOLT M6X8 
WASHER 
C- RING C-35 
BEARING 1202 
HEXAGON BOLT M8X25 
PLAIN WASHER M8 
PLAT E ASSY 
TIMIN G BELT 270H07 5 
TIMIN G WHEEL ASSY 
SCREW M5X8 
BEARING COV ER 
BALL BEARING 6005ZZ 
COL LAR 
C- RING C- 47 
SOCK ET BOLT M8X20 
BRACKET 

2ST UNIT ,522P FH 
BRACK ET 
522PF 

BRACKET 
1ST UNIT , 522PFH 

WAS HER 
PLU G PA-4 
SLEEV E PB-4 
NIPPL E PD -4 
CAM FOL LOWER KRV26 LL 

1111lll: 
O'ty 

2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
6 
2 
4 
2 
2 

10 
1 

2 

1 

2 
8 
8 
8 

12 
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51"i'3:t?7:J?I-"? 

3RD OSCILLATI NG DR IV E 

~ -~3 . 
~ 32 

31 

SECTION 

234 

1!~:/9~·-it 
SECTION NUMBER 5523Z 5601 



-t! 7~ g:,/ 

SECT I O N 

-t! ? ~ g :,;-:at~ r--=-=-=--=-----~--, 

SE CTION NU M BER' 
5523 Z 560 

3RD OSCILLATING DRIVE * ""' -'/ O>!l118H1J11.l'l, ~ IU:S il.1!t.. 't: l!f * tt..VO>~, t"' ~ :111=-f:t~tl;)tt... ~ < t.!'/$ ~ · . 
When ordering i ~e ms 111arked * II nd i ca~o ~he s e ~ number 
because th e y ar e availab l e on y a s a set . 

No. -1! "I ~~~Is E T No. 
G~~# ~ PAR T No. 

llMidMf> j 
llt~f'i~ COM P 0 N E N T 

PAR T N A ME ~~ P AR TS No. 
5523 56 120 70 -IJ- ASSY PULLEY ASSY 1 

14,20,21 
5523 56 140 J:Jo'.!JI-" ASSY(522PF) CON ROD ASSY <522PF) 1 

8,9,28-30 
5523 56 150 J:Jo':JI-" ASSY(5 22PFH) CON ROD ASSY (522PFH) 1 

8,9, 28-30· 
5523 56 210 7"5?''.!JI- ASSY BRACKET ASSY 1 

26,27 
5523 56 220 7"5?''.!JI- ASSY(522PF> BRACKET ASSY <522PF> 1 

26 , 39 
5523 56 230 r-t.. ASSY ARM ASSY 1 

47,50 
5 52 3 56 240 r-t.. ASSY ARM ASSY 1 

47,58 
5523 56 250 r-t.. ASSY ARM ASSY 1 

47,55 
5523 56 260 7"7?''.!JI- ASSY(522PFH> BRACKET ASSY <522PFH) 1 

39,61 
1 9670082008 ') ,. ':J 1- ;f; \\ Ill 1- M8X20 SOCKET BOLT M8X20 13 
2 5522 56 111 7"5?''.!JI- BRACKET 1 
3 90317 ;f;" -Jll'\ \\ "j' IJ:J?" 6005ZZ BALL BEARING 6005ZZ 2 
4 9723470008 C- IJ :J?" C-47 C-RING C-47 1 
5 5522 56 123 'J'!IeJ"t> - WASH ER 1 
6 9670060808 ') ,. ':J 1- ;f; \\ Ill 1- M6X8 SOCKET BOLT M6X8 1 
7 5290 23 113 iJ"1J"~ WASHER 1 
8 9723350008 c-•J:J7" C-35 C-RING c - 35 1 
9 90588 '\ \\ "j' 1) J? \\ 1202 BEARING 1202 1 

10 5523 54 237 - 1 ;f; \\ Ill 1- BOLT 2 
11 5523 54 236 '4'"-t>-;tlJ:r GEAR COVER 2 
12 9670051408 ') ,. ',!) 1- ;f; \\ Ill 1- M5X14 SOCKET BOLT M5X14 4 
13 5523 54 235 1J"1'1-" GUIDE 2 
1 4 5523 56 1 21 70 -•J- PULLEY 1 
1 5 5640 57 124 iJ"1J"~ WASHER 2 
16 5523 54 238 m" 111 1- BOLT 2 
1 7 90074 91' :::. :J ? " '\ " Ill 1- 270H075 TIMING BELT 270H075 1 
1 8 9670062508 ') 7 ':J 1- ;t;" Ill 1- M6X25 SOCKET BOLT M6X25 3 
19 5523 56 130 '\:JeJ:JI\":J ECCENTRIC PLATE 1 
20 9723620008 c-•J:J7" C-62 C-RING c-62 1 
21 91635 ;f; \\ -I[J '\" 'j' IJ J? \\ 6007ZZ BALL BEARING 6007ZZ 1 
22 5523 56 122 .A9'.!JI-" STUD 1 
23 9648050814 iJ7J:ileJ" M5X8 SCREW M5X8 3 
24 5430 24 312 '\ \\ "j' IJ J 7\\ 1J 1\\\ - BEARING COVER 1 
25 5522 56 124 1J5- COLLAR 1 
26 5640 04 201 ;( 9 111 BUSHING 4 

522PF 522PF 
26 5640 04 201 ;(52 Ill BUSHING 2 

522PFH 522PFH 
27 5523 56 21 1 7"57'!11- BRACKET 1 
28 5523 56 141 J:JO'!II-" (522PF> CON ROD (522PF> 1 
28 5523 56 1 51 J:J0'!/1-" <522PFH) CON ROD <522PFH) 1 
29 9660120014 t '!/1- M12 NUT M12 4 
30 90453 0'!11-":t:JI-" PHS12 ROD END PHS12 1 
31 91160 7°57" PA-4 PLUG PA-4 5 
32 91161 j\IJ-7" PB-4 SLEEVE PB-4 5 
33 91162 _'.!J7° 111 PD-4 NIPPLE PD-4 5 
34 9684050608 1-;l~eJ" M5X6 SET SCREW M5X6 2 
35 5522 56 1 42 tO:J PIN 1 
36 9670083508 ') 7 '!I 1- ;t; " Ill 1- M8X35 SOCKET BOLT M8X35 2 
37 5523 56 1 42 "j'-~ ARM 1 
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-i:?VnY 
SECT I ON 

-~: ? v 9 
:..--*-15- ._I ---=-s-=-5-=2-=3-=z=---=s;_6.:..o;:;____, 

SECT ION NUMBER 

3R D OSCILLATING DRIVE *~-? O)atlff/,l:tljt,fltt:'I:U&llf!l,.,"t';!! *1tA-O)"t', -u .._ ~ $-tiJ""t'tl:}tVt: < t.;'~~'. 
When order i og i toms marked * , indicate the set numb er 
because they nr o available only a s a set . 

No. -it""~i!'i-!!tjSET NQ 8tl.f~ft;/ PART NAM E ®lt 
IJ~~$~ PART ~ tl~3-tlt CO MPO NENT PARTS Ho Q'ty 

38 5523 56 222 :J"? (522PF> SHAFT (522PF) 1 
38 5523 56 262 :J1>71- (522PFH) SHAFT (522PFH) 1 
39 5523 56 221 '7"7~'.!11- (522PF> BRACKET (522PF) 1 
39 5523 56 261 7"7~'.!11- (522PFH) BRACKET (522PFH) 1 
40 9 6 6 0 1000 1 4 t•.H M1 0 NUT M10 8 
4 1 9710100008 }\";jtiJ"tl"~ M10 SPRING WASHER M10 8 
42 5523 56 223 r-t.. (522PF) ARM (522PF) 1 
42 5523 56 263 r - t.. <S22PFH) ARM <S22PFH) 1 
43 91727 nt..J;:tor- KRV26LL c Al'1 FOLLO WER KRV26LL 8 
44 9670084008 ') 7 '.!1 1- iii " Ill 1- M8X40 SOCKET BOLT M8X40 2 
45 5640 56 134 tOJ PIN 2 
46 90368 /-77- I-'J'.!I:J1> AS1102 THRUST WASHER AS1102 3 
47 5560 56 1 83 7" '.!I:J1. BUSHING 3 
48 5523 56 232-1 7"7~'.!11- BRACKET 1 
49 97101 20008 1\"~iJ"tl":;t M12 SPRING WASHER M12 3 
so 5523 56 2 31 r-t.. ARM 1 
51 9670062008 ') 7 '.!I 1- iii" Ill 1- 1'16X20 SOCKET BOLT M6X20 8 
55 5523 56 251 r-t.. ARM 1 
56 5523 56 252 7"57'.!11- BRACKET 1 
57 5523 56 242 7" 57'.!1 1- BRACKET 1 
58 5523 56 2 41 vi\"- LEVER 1 
59 5523 56 233 tO J PI N 1 
60 9670064008 Y~'.!l 1-ili" Ill 1- M6X40 SOCKET BOLT M6X40 4 
61 5640 27 332 .)(51 Ill BUSHING 1 

522PFH 522PFH 
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:;t?:T:Jo - 5 - , ? 1 t- \\ 11.1 + \\ +. 
QSC T ,. -

ILLATING 

r===============R~O ~L L~E~R~,I ~ D:L:E ~:---I!~Y3 / SECTION 
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-1!~;..-3;..-jj:~ 

S E CTION NUMBER I 5522Z --~~56>::.51 



~~~~a - 5-,?1~·lli•·~­

OSCILLATING ROLLER,IDLE GEAR 

-ir 7 Y a / 
SEC TION 

-tr 7 y " :-'~% .---------, I 5522Z 565 SECT ION NUMBER 

* ""'-? O)aB~H~.Il1.W,<:IUs~ t,., <:~ l:~ A.- 0) -~, -t: -, ~ * ·ii<:i1)tVC < titH• . 
Whe n o r de r ing items ma rk ed * , i ndica t e t he set numbe r 
beca use they a r e ava i l abl e only as a set . 

~~~-~ PAR T NAM E 
m••~ COMPONENT PAR T S ~ 

5522 56 310-1 1\~:J":)?" ASSY· HOUSI'NG ASSY 4 

55 2 2 56 3 2 0 -1 1\ ~ :J":)? • ASS Y HOUSING ASSY 2 

5522 56 330-1 /\~~":)?• ASSY HOUSING ASSY 2 

5522 56 340-1 /\~~":)?" ASSY HOUSING ASSY 4 

5522 56 350-1 1\~:J•:)?• ASSY HOUSING ASSY 3 
9"11-1,9"12-2 1ST UNIT=1,2ND UNIT-2 

5,25 
5522 56 360-1 1\~:J"~?" ASSY HOUSING ASSY 

5522 56 510 J' 1 ~" Jllf" ~- ASS Y GEAR ASSY 8 

5522 56 520 r 1 ~ • Jll:f" ~- ASS Y GEAR ASSY 2 
13-16 

1 90698 Ut'.:J~ M16 t9"•J U-NUT M16 ( L) 8 
2 5522 56 365 *"~- GEAR 8 
3 9670062008 ') ?' '.H iii " Jll ~ M 6 X 2 0 SOCKET BOLT M6X20 50 
4 5522 56 311 1\~:J":)?" HOUSING 4 
5 90549 ::t 1 111 :J - Jll K C 2 8 3 5 4 OIL SEAL KC28354 16 
6 5522 56 363-1 OSCILLATING ROLLER 6 
7 5522 56 341 1\~:J":)?" HOUSING 4 
8 5640 56 531 t.J·1~" GUIDE 16 
9 5522 56 242-1 SPACER 8 

10 90702 Ut-.:J~ M16 U-NUT M16 8 
11 9721120008 E - 1}:;? \\ E - 1 2 E-RING E- 12 10 
12 5522 56 513 WASHER 10 
13 9723320008 c-•J:)?" c-32 C- RING C- 32 20 
14 5522 56 521 y 1 ~ \\ J[lf \\ ~ - GEAR 2 
15 90314 BALL BEARING 6002LLU 20 
16 5522 56 512 COLLAR 10 
1 7 9670061608 ') ?' '.:I ~ iii " Ill ~ M 6 X 1 6 SOCKET BOLT M6X16 30 
18 5522 56 514 STUD 8 
19 5522 56 511 r 1 ~ " Ill :f " ~ - GEAR 8 
20 90695 /r1:)Ut'J~ FU09SS U-NUT FU09SS 8 
21 90563 J.5J.~'J'.!J~t> AS1109 THRUST WASHER AS1109 24 
22 5522 56 361 }\~:J" :)?" HOUSING 

9"11 l-.,~ 1ST UNIT 
23 5522 56 331 HOUSING 2 
24 5522 56 515 STUD 2 
25 5522 56 351 1\~:J":)?" HOUSING 3 

9"11-1,9"12-2 1ST UNIT=1,2ND UNIT=2 
26 5522 56 321 1\~:J"~?" HOUSING 2 
27 5522 56 366-1 OSCILLATING ROLLER 2 
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51"13;t --') :r ,:) ' ? 1 r " Ill+ " .... 
3RD T ··-

OSCILLATING ,IDLE GEAR 

240 

-1!7:/:~::...-fi~ 
SECTION NUMBER 



t:7Va~ 

SECTION 

t :7 V a ~~{} r--=- -------,, 
SECT IO N NUMBER ! 5523 Z 565 

3RD OSCILLATING,IDLE GEAR *v-,m~o••~~--~~~~•v~m~ ~,~~~~~x~~<~s~. 
Whe n orde ri ng items aarked *,i nd i ca te th e set number 
because t hey ar e available only as a s et . 

No. ~, ~ $:~jSET Ml 
lill.\'1.*~ PAR T Mn 

liB.\'1,-t;f.J;/ 
tir&:*-l"iJ- COMPONENT PARTS 

5522 56 340-1 l\?:J" :;J'J" ASSY 
3,30 

5522 56 520 J' 1 ~ " I~ =t: " t> - ASSY 
15,17,18,21 

5523 56 310 l\?:J"'J?" ASSY 
3 ,29 

5523 56 320 l\?:J"'J?" ASSY 
3,26 

5523 56 330 l\?:J":;J?" ASSY 
3,23 

5523 56 340 l\?:J"'J?" ASSY 
3, 11 

5523 56 360 l\?:J"'J?" ASSY 
3,28 

5523 56 370 l\?:J"'J?" ASSY 
3,31 

5523 56 380 l\?:J"'J?" ASSY 
3 ,4 

5523 56 510 J' 1 1- \\ ~~ =t: \\ t> - ASSY 
1 5-1 8 

1 90695 7J'1'JUt~l- FU09SS 
2 90563 il>??. 1-"J'.!I:Jt> AS1109 
3 90549 :t 11v:J -111 KC28354 
4 5523 56 3 81 l\?:J"'J?" 
5 9670062008 v ;- '.!1 ~ iii " 111 1- M6X20 
6 5640 56 531 tJ"11-" 
7 5522 56 242 - 1 ?,'\0-ij-

8 90698 ut~~ M16 t 51" lj 
9 90702 Ut'.!l ~ M16 

10 5523 56 51 5 =t:"t>-
11 5523 56 3 41 l\?:J \\ J? \\ 

1 2 5523 56 391-2 :t?T:;JQ-7-
13 9721120008 E-'J'J?" E-12 
1 4 5522 56 513 "J'.!I:Jt>-
1 5 9723320008 c-•J 'J?" C- 32 
16 5523 56 511 J' 1 ~ " I~ .:f " 1' -
17 90314 iii\\ - I~'\\\ J' I J J? \\ 6002LLU 
18 5522 56 512 tJ?-
19 9670061608 V ?' '.!1 ~ iii " IH M6X16: 
20 5523 56 514 .:f"t>- ?.51'.!1~" 
21 5522 56 521 r 11- " 111 * " t> -
22 5523 56 513 .:f"t>- ?.51'.!11-" 
23 5523 56 331 l\?:J"'J?" 
24 5522 56 514 .:f"t> - ?.9~~\\ 

25 5522 56 365 .:f"t>-
26 5523 56 321 l\?:J":;J?" 
27 5523 56 521-1 :t?TJ0-7-
28 5523 56 361 l\?:J":;J?" 
29 5523 56 311 l\?:J"'J?" 
30 5522 56 3 4 1 l\?:J"'J?" 
31 5523 56 371 l\?:J":;J?" 
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PART NAME 
Nn 

HOUSING ASSY 

GEAR ASSY 

HOUSING ASSY 

HOUSING ASSY 

HOUSING ASSY 

HOUSING ASSY 

HOUSING ASSY 

HOUSING ASSY 

HOUSING ASSY 

GEAR ASSY 

U- NUT FU09SS 
THRUST WASHER AS1109 
OIL SEAL KC28354 
HOUSING 
SOCKET BOLT M6X20 
GUIDE 
SPACER 
U-NUT M16 (L) 

U-NUT M16 
GEAR 
HOUSING 
OSCILLATING ROLLER 
E-RING E-12 
WASHER 
C-RING C- 32 
GEAR 
BALL BEARING 6002LLU 
COLLAR 
SOCKET BOLT M6X16 
GEAR STUD 
GEAR 
GEAR STUD 
HOUSING 
STUD 
GEAR 
HOUSING 
OSCI LLAT ING ROLLER 
HOUSING 
HOUSING 
HOUSING 
HOUSING 

1 

3 

1 

1 

1 

1 

1 

1 

1 

4 
10 

8 

24 
8 
4 
4 
4 
2 

2 
4 
4 
8 

8 
4 

1 2 
1 
3 
1 
1 
2 
2 
1 
2 
1 
1 
1 
1 



0 I 5522Z 567 I -t!~::-- 3:--• .,., R 
SECTION NUMBE 
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-1!?:,/llYil:t.;:r I 
SECTION NUMBER 5522 z 567 

ROLLER CLEANER,HICKEY PICKER *"<~-? Q)9~8:.C:l.l$1.r.,"l! C;t til!!fl, "t: ~ 1t tt II..Q)""t:, -t! 7 H l';.ff"Ci:l:)t V~ <. t.!tH' . 
Whe n ordering i~ems •a rked *, indicate the set nuaber 
because they are avai la ble only as a set. 

ll~c?agf;/ PART NAME 
m~~~ COMPONENT PARTS ~ 

5522 52 520 - 1 ~u1 ASSY TRAY ASSY 1 
9"11 2-~~ 1ST UNIT 

5522 52 530-2 ~~7~ ASSY SHAFT ASSY 1 
9"11 2-~~ 1ST UNIT 

22,25,36-38 
5522 52 560 -2 ~~7~ ASSY SHAFT ASSY 1 

22,36 - 38,43 
5522 52 920-1 ~v1 ASSY TRAY ASSY 1 

5522 52 930-2 ~~7~ ASSY SHAFT ASSY 1 

5522 52 950-2 ~~7~ ASSY SHAFT ASSY 

22,36-38,50 
HICKY PICKER SET 1 

522PF 522PF 
1-4,8-13 

5522 65 210 A7- ASSY STAY ASSY 2 
522PF 522PF 

20,38 
1 96420306 1 4 t~"J~~· M3X6 SCREW M3X6 2 

522PF 522PF 
PLAIN WASHER M3 2 

522PF 522PF 
3 5522 65 218 7"v - ~" BLADE 1 

522PF 522PF 
4 5522 65 217-1 -~9"- HOLDER 1 

522PF 522PF 
5 9670061208 ~~~~~-~~ M6X12 SOCKET BOLT M6X12 16 

522PF 522PF 
6 5560 65 217 7°u-r PLATE 4 

522PF 522PF 
7 5522 65 2 1 6-1 7"7~~~ BRACKET 2 

522PF 522PF 
8 5640 65 503 - 1 ~~7r SHAFT 1 

522PF 522PF 
9 5640 65 504 A~0 -~ - SPACER 1 

522PF 522PF 
10 5640 65 505 A7°~~?" SPRING 1 

522PF 522PF 
11 5640 65 506 t~~ NUT 1 

522PF 522PF 
12 5640 65 507 t~~ NUT 1 

522PF 522PF 
13 90799 =··~9-~ 25 BA LL GRIP 25 1 

522PF 522PF 
14 9648051214 ~7J~~· M5X12 SCREW M5X12 18 
15 5522 65 214-2 7"7~~~ BRACKET 2 

522PF 522PF 
ROLLER STOPPER 4 

522PF 522PF 
19 9670051208 ~~~~~-~~ M5X12 SOCK ET BOLT M5X12 4 

522PF 522PF 
20 5522 65 213-1 AT- STAY 2 

522PF 522PF 
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-!! ~ :/ 9 ~*-5 1 55 2 2 z 56 7 
SECTION NUMBER 

ROLLER CLEANER,HICKEY PICKER * ''<-? c7.>1l68Ht ll1£"t'l;t:l:li!lt.-<?!t11: ti·..VO>"l:', -t., ~:lft:-!3"<?11:)t V·c < t!c'!:~' . 
When ordering it ems mar ked * ,ind i cate th e set n u~ b er 
because they are a va i la ble only as a set. 

No. -1!., ~ :l!l="!tjS ET Nu 
liB lildl'f -!.t P A R T Nu 

00£~~~ PART NAM E 
ma3~ COMPONE NT PARTS ~ 

21 5522 65 215-2 J•?~~~ BRACKET 2 
522PF 522PF 

22 5522 52 531-1 ~~)~ SHAFT 4 
23 9648041014 '5~~~· M4X10 SCREW M4X10 4 
24 5310 33 538 ~~~ (7o) KNOB <BLACK) 4 
25 5522 52 540-1 ?-~ ASSY ARM ASSY 

51"11 1. '!!~ 1ST UNIT 
26 5522 52 521-1 ~v1 TRAY 1 

51•11 2_-Jt- 1ST UNIT 
27 9670062008 Y~'J~$·fu~ M6X20 SOCKET BOLT M6X20 16 
28 5522 52 522-3 J•v- t-• BLADE 2 
29 5522 52 523 2 
30 9721100008 E-~~7· E-10 E-RING E-10 4 
31 5430 37115 t5'"~"* PLAIN WASHER 4 
32 5522 52 536 J"o'J7 BLOCK 2 

51"11 2-'.H 1ST UNIT 
33 9410604008 ~)0 ~~7"t0 ~ 6X40 SPRING PIN 6X40 8 
34 9660050014 t~~ MS NUT M5 4 
35 9670054008 Y~~~m"fu~ M5X40 SOCKET BOLT M5X40 4 
36 9410302408 ~) 0 ~~7"t0 ~ 3X24 SPRING PIN 3X24 4 
37 5522 52 532-1 ~~ CAM 4 
38 9410301808 SPRING PIN 3X18 8 
39 5522 52 528 PLATE 2 
40 5522 52 524-1 J"o~7 BLOCK 1 

51"11 2-~~ 1ST UNIT 
41 9684050508 SET SCREW MSXS 4 
42 5522 52 526 PIN 4 
43 5522 . 52 570-1 ?-~ ASSY ARM ASSY 1 

51"11 2-~t- 1ST UNIT 
44 5522 52 525-1 )" 0'!17 BLOCK 1 

1ST UNIT 
45 5522 52 527 PLATE 2 
46 5522 52 936 J"o~7 BLOCK 2 

51"12 ]._'.!)~ 2ND UNIT 
47 5522 52 940-1 ? - ~ ASSY ARM ASSY 

2ND UNIT 
48 5522 52 921-1 ~v1 TRAY 1 

2ND UNIT 
49 5522 52 924 J"o'J7 BLOCK 1 

2ND UNIT 
50 5522 52 960 - 1 ?-~ ASSY ARM ASSY 1 

2ND UNIT 
51 5522 52 925 J"o'J7 BLOCK 1 

51"12 2=~t- 2ND UNIT 
52 9670062508 Y ~ ~ t- m" IH M 6 X 2 5 SOCKET BOLT M6X25 4 
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9"1'3 --1' .;41!J:.." 3?t 
~~ y;'I /.Jt.~ 
SECTION NU ~r----- -. . 2 3Z 5671 MBER . 55 

3RD ROLLER CLEANER 
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9"131~=l't!~:J"3?=l' 

3RD ROLLER CLEANER 

~., ~:il't-P,-jS ET Nn 
No. l}jl.W,:il';~ PART Nn 

5523 52 500-1 

5523 52 550 

5523 52 560 

5523 52 570 

5523 52 580 

-1!7~;;~/ 

SECTION 

-1:! 7 ~ ;;I /1l=.!i3- .-----------, I 5523Z 567 
S E C T l 0 N N U M B E R L--=---=--=::....=..c~~_:_-l 

*v-9®$~~-~~~--~~•*V~®~. ~.,~~~~~x~~<~~~­
When ordering items ma rk ed * ,indicate th e set number 
beca use they ar e ava ilabl e only as a set. 

~=z•; PART NAME 
md•~ COMPONENT PARTS ~ 
1~=l'~~:J"3?f CLEANING TRAY 1 

~~:J"? ASSY (522PF) SHAFT ASSY (522PF) 1 

~~:J"? ASSY (522PF) SHAFT ASSY (522PF) 1 

v 1\"- ASS Y (52 2 P F H) LEVER ASS Y (52 2 P F H) 

vi\"- ASSY (522PFH) LEVER ASSY (522PFH) 1 

1 5523 52 542 ~~? <522PF) LINK (522PF) 2 
1 5523 52 544 ~~? (522PFH) LINK (522PFH> 2 
2 5523 52 534 }.9'.!11-" STUD 4 
3 5523 52 530 1'-~ ARM 2 
4 9684050608 ~-~~:J" M5X6 SET SCREW M5X6 4 
5 5523 52 533 to~ PIN 4 
6 5430 33 122 ij"~"~ WASHER 4 
7 9721080008 E-~~?" E-8 E-RING E-8 4 
8 5521 65 123 t 0 ~ PIN 2 
9 5640 22 441-1 t 0 ~ PIN 2 

1 0 55 2 1 6 5 1 2 5 }. 7 ° IJ ~? \\ spRING 2 
11 5290 37 433 }.7° 1J~?"~7 SPRING STUD 2 
1 2 54 8 6 3 2 11 3 }. 7 ° 11J?" SPRING 2 
13 5290 51 822 }.7° 1J~?"}.9'.H" SPRING STUD 2 
14 5640 52 306 :t'!il- NUT 2 

--~1~5~5~6~4~0~~5~2~3~0~5~-~t,~,"~J~v~I----------~B~O~L~T~---------------~2 

16 5523 52 543 ?-~ ARM 2 
17 9721100008 E-~~?" E-10 E-RING E-10 2 
18 5480 56 138 'J'.!I:Jt> WASHER 2 
19 5523 52 552 tJ~ :J"? SHAFT 2 
20 5523 52 551 tJ~ (522PF> CAM <522PF> 1 
20 5523 52 571 tJ~ (522PFH} CAM (522PFH) 1 
21 9410302508 }.7°~~?"t0 ~ 3X25 SPRING PIN 3X25 4 
22 5522 52 540-1 ?-~ ASSY ARM ASSY 2 
23 9410805008 }.7°~~?"t0 ~ 8X50 SPRING PIN 8X50 2 
24 9648041014 iJ?J~:J" M4X10 SCREW M4X10 2 
25 5310 33 538 ~~E (?o} KNOB (BLACK) 2 
26 5523 52 561 tJ~ <522PF> CAM (522PF> 1 
26 5523 52 581 tJ~ (522PFH) CAM (522PFH) 1 
27 9642051514 :t~"J~:J" M5X15 SCREW M5X15 9 
2 8 9 71 0 0 50 0 0 8 1\" ~ iJ" tJ" ~ M 5 S P R I N G WASHER M 5 9 
29 9716050014 t?iJ"tJ"~ M5 PLAIN WASHER M5 9 
30 5522 52 522-3 7"1.1-1-" BLADE 1 
3 1 5522 52 523 7°1.1-1- PLATE 1 
32 5523 52 523 }.9'.!11-" STUD 2 
33 5523 52 522 7"?7'11- BRACKET 2 
34 5523 52 521 ?7iJ"? FOUNTAIN 1 
35 5523 52 524 }.9~1-" STUD 4 
36 5523 52 526-1 7°1.1-1- PLATE 1 
37 9670061208 ~7~1-t."~l- M6X12 SOCKET BOLT M6X12 4 
38 9670050808 ~7~1-t."~l- M5X8 SOCKET BOLT M5X8 4 
39 5523 52 525-1 7°1.1-1- PLATE 1 
40 5523 74 136 7~"~ (1f"~}. ~7) LABEL (FOR U.K} 1 
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. INK FORM I 
===ROL~LER~ ==~=~~Y3~/--~~~~~ 

~~ya/fil:~ 

SECTION SECTION NUMBER ~--=-------5 52 2 z s·?o I 
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... 
-c 'l :/ s " ·~ I · 5 5 2 2 z 1:J:t-7;t-£.o - 5- -1:!:7Vs/ 570 

SECTIO N S E CTION NUMBER 

INK FORM ROLLER ')lpt-? (7)8~.\'l,~;t.Jllcff, --c:~t~W!Vt' tnl:t!:A-(7)--c:, t, H'JI:~~tl:)tVC < t.;~~'-
Wh e n or deri ng items 11arked * ,indicate the set nu 11 ber 
be c ause they are available only as a set . 

No. t , ~ ~~ / s E T Na lltl.lM5ifil;j PART NAME iiD~ lill cff. ilfi-1} P ART Nn tlfiil<:~-1!!- C OMP ONE NT PARTS Nn Q' ty 

5522 53 380 to:;, ASSY PIN ASSY 16 
18,29 

5522 57 11 0-2 7"77-:Jt- ASSY BRACKET ASSY 2 
5,18,29,47 

5522 57 120-2 7"77'JI- ASSY BRACKET ASSY 2 
5,18,29,56 

5522 57 130- 1 y-£. ASSY ARM ASSY 2 
5,18,29,57 

5522 57 140-1 y - £. ASSY ARM ASSY 2 
5,18,29,38 

5522 57 1 50-1 y - £. ASSY ARM ASSY 2 
5,18,29,30 

5522 57 160-1 y-£. ASSY ARM ASSY 2 
5,18,29 , 35 

5522 57 170-2 7"77-:Jt- ASSY BRACKET ASSY 2 
5,18 , 27,29 

5522 57 18 0 -2 7"57-:Jt- ASSY BRACKET ASSY 2 
5 , 18,24,29 

5522 57 230 - 1 7>9'J !-" ASSY STUD ASSY 2 
522PF 522PF 

1,8,46 
5522 57 250 - 1 0 - 7- ASSY ROLLER ASSY 2 

18,49 
5522 57 260 - 1 0-7- ASSY ROLLER ASSY 2 

18,42 
5522 57 270 - 1 o-5 - ASSY ROLLER ASSY 2 

18,33 
5522 57 280 - 1 0 - 7- ASSY ROLLER ASSY 2 

18,19 
5523 53 430 7>9':11-" ASSY STUD ASSY 1 4 

522PF 522PF 
1,8,11 

5523 53 430 7>9'Jt-" ASSY STUD ASSY 16 
522PFH 522PFH 

1,8,11 
5524 51 240 1:J:t-7;t-£.o-7- (UV) INK FORM ROLLER ASSY (UV) 2 

1 8, 49 
5524 51 250 1:J:t-7;t-£.o-7- (UV) INK FORM ROLLER ASSY <UV> 2 

18,42 
5524 51 260 1:J:t-7;t-£.o-7- (UV) INK FORM ROLLER ASSY <UV> 2 

18,33 
5524 51 270 1:J:t-7;t-£.o-5 - (UV) INK FORM ROLLER ASSY <UV) 2 

18,19 
1 9660080014 t•Jt- M8 NUT M8 34 
2 5522 52 253-1 ;;t;;J" SCREW 16 
3 5430 38 316 1J"1J";;t L~ASHER 16 
4 5480 51 733-2 ~7>"7;t-£.o-5-3?7>7°~:J7" SPRING 16 
5 9410501608 ], 7 0 1) J 7 \\ t 0 J 5X16 SPRING PIN 5X16 16 
6 5522 57 1 72 iii\\ llt 1- BOLT 4 
7 5640 34 515 7-.'\0-iJ- SPACER 4 
8 9410301208 A701J:J7"tO:J 3X12 SPRING PIN 3X12 1 8 
9 5522 53 392 t':Jt- NUT 1 4 

522PF 522PF 
9 5522 53 392 t•Jt- NUT 16 

522PFH 522PFH 
10 5522 53 393 1J7- COLLAR 16 

* 11 5523 53 431 7>9'J !-" STUD 14 
522PF 522PF 
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INK FORM ROLLER 

-1! ., 1- :IS=~j S E T No. 
No. llB.!'I.$-10} PART NQ 

* 11 5523 53 431 

15 5522 57 219 
17 9721100008 
18 90214 
19 5522 57 281 - 1 
19 5524 51 271 
20 5522 51 1 19 
21 5522 57 218-4 
23 9684050608 
24 5522 57 181 - 2 
25 5522 57 152 
26 9660060014 
27 5522 57 171-2 
28 5522 57 217-4 
29 5522 53 381 
30 5522 57 151 - 1 
31 5522 57 215-3 
32 5522 53 342-1 
33 5522 57 271-1 
33 5524 51 261 
34 5522 57 216-3 
35 5522 57 161-1 
36 5522 53 343 
37 9670063508 
38 5522 57 141-1 
39 5522 57 133-1 
40 5522 57 113 
41 5522 57 213-3 
42 5522 57 261-1 
42 5524 51 251 
43 5522 57 214-2 
45 5522 57 232 

* 46 5522 57 231 - 1 

47 5522 57 111-2 
48 5524 57 211 - 1 
49 5522 57 251-1 
49 5524 51 241 
50 5522 53 362-1 
51 9670051408 
52 5522 53 387 - 1 
53 5522 57 112-1 
54 9670062508 
55 5524 57 212 - 1 
56 5522 57 121 - 2 
57 5522 57 131-1 
58 5480 56 138 
59 9670064008 
60 5524 57 213 

-12'7!/;;,Y 
SEC TI ON 

-t! 7 !/ 3 Y'iii".S· I 55 2 2 z 57 0 
SECTION NUMB ER 

*~- -7 o:>ll!l.fnli$,\'l,<:'lit$i8lL.<:'!I"*tl·A.-o:>\:, -!! ., ~-~~<:'it){V~ < t!i!~'. 
When ordering items mark ed* ,indicate the set number 
be ca use they are available only as a se t . 

522PFH 

E- 1J "J 7" E -1 0 

o-7-
1-::J:t:J::t-L.o-7- < uv > 
'f~-J" (9"11 :z.-'!lt-) 

t-)l~:J" M5X6 

iii" Ill I-
t'!lt- M6 

J'-L. 

1-::J:t:J::t - L.0-7 - ( uv) 

J' - L. 
J" O'J7 

J'-L. 
J"o'!l7 
iii" Ill t-

o-5-
1-::J:t:J::t-L.o-7- <UV) 

522 P F 

522PF 

o - 5-
1-::J:t:J::t - L.o-7 - (UV) 

J"o'!l7 
~ 7 '!! t-ifi " Ill 1- M 6 X 2 5 

J'-1.. 

250 

PART NAME 
NQ 

STUD 
522PFH 

ROLLER STOPPER 
E-RING E-10 
BA LL BEARING 6000ZZ 
ROLLER 
INK FORM ROLLER (UV) 
TUBE (FOR 1ST UNIT) 
BRACKET 
SET SCREW M5X6 
BRACKET 
BOLT 
NUT M6 
BRACKET 
BRACKET 
PIN 
ARM 
BRACKET 
PIN 
ROLLER 
INK FORM ROLLER (UV) 
BRACKET 
ARM 
BLOCK 
SOCKET BOLT M6X35 
ARM 
BLOCK 
BOLT 
BRACKET 
ROLLER 
INK FORM ROLLER (UV) 
BRACKET 
NUT 

522PF 
STUD 
522PF 

BRACKET 
BRACKET 
ROLLER 
INK FORM ROLLER (UV) 
PIN B 
SOCKET BOLT M5X14 
ROLLER STOPPER 
BLOCK 
SOCKET BOLT M6X25 
BRACKET 
BRACKET 
ARM 
WASHER 
SOCKET BOLT M6X40 
PIN 

11lllli: 
O'ty 

16 

8 
16 
48 

2 
2 
4 
2 

16 
2 
4 

16 
2 
2 

16 
2 
2 
8 
2 
2 
2 
2 

1 2 
24 

2 
4 
8 
2 
2 
2 
2 
2 

2 

2 
2 
2 
2 
4 

16 
8 
4 
8 
2 
2 
2 

16 
8 
4 
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9"131~t7• . '1-l.o-7 
3RD INK -FORM ROLLER 

-!!7:,- a:..-!{l~ 

SECTION NUMBER I 5523Z 570 I 
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9"131:/*J:t-t...o-5- -!!'l'~ g ;/ 

SECTION 

-l!'l'~ .. ;/fi:-5 I 
SECTION NUMBER 5523 Z 570 

3RD INK FORM ROLLER *"-~ <!>8!181.11$,\'1,-ei;U~i!Jl:L. -e~ \l:tt..V<D~, t "~ "*~-elt>ct...~ < tfi!~'. 
When orde ri ng i ~ems marked *, ind ica~ e the set numbe r 
because they are availab l e only as a set. 

t ") 1-$~/S ET Na No. llll&.~-lt PART No. 
Rft~ftj PART NAME 
tihtill'-lt C 0 M P 0 N E N T P A R T S No. 

5522 53 390-2 7.51'.!11-" ASSY STUD ASSY 2 

5523 53 340 7"o'.!l? ASSY BLOCK ASSY 4 

5523 53 360 7.51'.!11-" ASSY STUD ASSY 4 

5523 53 430 7.51'.!11-" ASSY STUD ASSY 2 

5523 57 110 Y-l.. ASSY ARM ASSY 1 

5523 57 120 Y-l.. ASSY ARM ASSY 

5523 57 130 Y-l.. ASSY ARM ASSY 

5523 57 140 Y-l.. ASSY ARM ASSY 1 

5523 57 150 Y-l.. ASSY ARM ASSY 1 

5523 57 160 Y-l.. ASSY ARM ASSY 

5523 57 180 7"o'.!l? ASSY BLOCK ASSY 2 

5523 57 210-2 1:/*9"117:t-t...o-?- FIRST INK FORM ROLLER 
1 7, 39 

5523 57 220-2 1:/*9"127:t-t...o-5- 2ND INK FORM ROLLER 
17,37 

5523 57 230-2 1:/*9"137:t-t...a-?- 3RD INK FORM ROLLER 1 

5523 57 240 7.51'.!11-" ASSY STUD ASSY 4 

1 9660080014 t'.!l 1- M 8 NUT M8 1 2 
2 9410301208 SPRING PIN 3X12 1 2 
3 5522 53 392 NUT 12 
4 9648051214 ":t5J~:;" M5X12 SCREW M5X12 1 8 
5 5522 53 394-1 HOLDER 5 * 6 5523 57 241 STUD 4 
7 5480 51 733-2 SPRING 6 
8 9410603508 SPRING PIN 6X35 6 
9 5523 53 341 7"o'.!l? BLOCK 4 

10 9670062508 ') ?' '.!! t-;t; " lVI- M 6 X 2 5 SOCKET BOL T M6X25 8 
11 5523 53 322 PIN 6 
12 5523 57 151 r-L.. ARM 1 
13 5522 57 219 ROLLER STOPPER 6 
14 5523 57 175-1 7" 5?''.!1 1- BRACKET 2 
15 5480 56138 WASHER 6 
16 9721100008 E- 1J:/?" E-10 E-RING E-10 6 
17 90214 i!i"-lv'\"J' 1J::J?" 6000ZZ BALL BEARING 6000ZZ 1 2 
18 5523 57 231-2 3RD INK FORM ROLLER 1 
19 5523 51 131 'fl.-7" (9"13 1.-'.!11-> TUBE (FOR 3RD UNIT) 3 
20 5523 57 161 'P-l. ARM 1 * 21 5523 53 361 STUD 4 
22 5523 53 362 SPACER 4 
23 9684060608 SET SCREW M6X6 6 
24 5522 53 381 PIN 6 * 25 5522 53 391-2 STUD 2 
26 9670063508 ') ?' '.!! 1- iii" lv 1- M 6 X 3 5 SOCKET BOLT M6X35 4 
27 5523 57 181 BLOCK 2 
28 5523 57 174-1 7" 7?''.!1 1- BRACKET 
29 5523 57 141 )'-/.., ARM 1 
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* 

-t!:7'll!/ 
SECTION 

-e :7 v l! /11):'5 1 55 2 3 z 5 7o 
SECTION NUMBER L----------' 

3RD INK FORM ROLLER *~-?m~•~••~~~~~~a•v~m~ ~7~:/ll:~~•x~~<~•~­
When ordering items marked * , indi ca t e the set number 
b ecause they are available only as a set . 

No. ott 7 ~ :ll\:-1} I s E T N~ i!B.17.~f,J; I PART NAME 1]11$( 
llll .\'ldlP~· PART N~ tl/iX::f-1} C 0 M P 0 N E NT PARTS Na Q'ty 

30 5523 53 431 7.9'.!11'" STUD 2 
31 5522 53 393 tJ?- COLLAR 2 
32 5523 57 1 72-1 "7"??''.!11' BRACKET 1 
33 5523 57 1 21 J'-b ARM 1 
34 5523 57 111 J'-b ARM 1 
35 5523 57 1 31 J'-b ARM 1 
36 5523 57 1 73 - 1 "7"??''!11' BRACKET 1 
37 5523 57 221-2 1;:..*9"12/:t -bo-?- 2ND INK FORM ROLLER 1 
38 5523 57 1 71 -1 "7"??''.!11' BRACKET 1 
39 5523 57 211 -2 1;:..*9"11/:t-bo-?- FIRST INK FORM ROLLER 1 
40 5523 57 1 82-1 itil!J9"- HOLDER 1 
41 9670051208 ') 7 '!I I' ;t; " Ill I' M5X12 SOCKET BOLT M5X12 6 
42 9711120008 iJ51\"~ 1 2 CONED DISC SPRING 1 2 6 
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51"1'1 7::t-£.o--1ST 7-1~751"~ 

=
==F=O=RM=R =O~LL~ER~O ~N~/O:~====J:~~:y

3

=/~--~~~~ 
~~Y3/it~ 

SECTION SECTION NUMBER l 5522Z 575 I 

256 



-tr?'ls/ 
SECTION 

-t!'? 'l 3 /il-5 .----------, I 5522Z 575 
SECTIO N NUMBER 

1ST FORM ROLLER ON/OFF *•-? O)l!l\.r. l-.t.ll181.~1:l:l:Sid!L, ~11! *'ltNCD-c', -c.., ~ :1&:~-cilO:>cVz: < t!<!H'. 
When ordering i t erns 111arked * , i ndicate the set nu111 be r 
because th ey are available only as a set. 

-c-, ~~~SET Na No. IJB81.~-11J" PART Nd 
~~~~~ PA RT NAME 
~~·· CO MPONEN T PARTS * <ffllt!c 

O'ty 

5520 57 530 1 

5522 53 490-1 ~~? ASSY LINK ASSY 2 

5522 53 510-1 ~~J~ ASSY SHAFT ASSY 1 
4 3, 51 , 53 , ·54 

5522 53 530-2 ~~? ASSY LINK ASSY 1 

5522 53 640 n6 ASSY CAM ASSY 1 
522PF 522PF 

5522 53 650 nL ASSY CAM ASSY 1 
522PF 522PF 

5522 57 310-1 nL ASSY CAM ASSY 2 

5522 57 320-1 Y-6 ASSY ARM ASSY 2 

5522 57 330-2 ~~7~ ASSY SHAFT ASSY 1 
30,32-34 

55 2 2 57 . 3 4 0 IJ ~? Ass y LINK ASSY 1 

5522 57 350 Y -6 ASSY ARM ASSY 1 
37,38 

5523 53 630 Y -L ASSY ARM ASSY 1 

5523 53 650 $~9"- ASSY HOLDER ASSY 1 
47,55 

5524 53 550 ~~? ASSY LINK ASSY 1 
REMOTE CONTROL 

5524 53 570 Y-L ASSY ARM ASSY 1 
522PFH 522PFH 

5524 53 580 Y-L ASSY ARM ASSY 1 
522PFH 522PFH 

5524 53 620 $"Ill~ AS SY BOLT ASSY 2 
522PFH 522PFH 

1 5522 57 322 PIN A 4 
2 5522 57 311-1 CAM 2 
3 90249 J '":J ~ ~ M B 0 8 0 8 D U BUSHING MB0808DU 4 
4 9670051408 ') 7 ':J ~ $ " Ill ~ M 5 X 1 4 SOCKET BOLT M5X14 4 
5 5522 57 321-1 r-L ARM 3 
6 90597 7'":J~~ MB0806DU BUSHING MB0806DU 6 
7 5430 38 214 WASHER 6 
8 9721060008 E- 1J:J?" E-6 E-RING E-6 6 
9 5522 53 472 BUSHING 2 

10 5430 33 122 ".t"n"* WASHER 2 
11 9721080008 E- 1J:J?" E-8 E-RING· E-8 2 
12 5522 53 491-1 IJ~? LINK 2 
13 5522 57 312 7"o':J? BLOCK 2 
14 9660120014 NUT M12 4 
15 9710120008 n"+"t"n"* M12 SPRING WASHER M12 4 
16 5522 57 313 BOLT 2 
17 5522 53 262 J"':J~~ BUSHING 2 
19 5522 53 641 CAM 

522PF 522PF 
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-!!:1~s:/ 

SECTION 
-!! 7 ~ D ::-'1B=-'% I 55 2 2 z 57 5 
SECTION NUMBER 

1ST FORM ROLLER ON/OFF *~-? m•=~•=~~-~~~••~~m~. ~, ~$~~~~~~ <~30. 
When orderi ng i te•s marked * ,ind icate the set number 
because the y are av ailabl e on l y as a set. 

N ~ , ~ 'lll=~j S E T Nn 
0. iiB.\'I.*-11l- PART Nn 

19 5524 53 571 ? -~ ARM 
522PFH 522PFH 

21 5522 53 492 PIN 2 
22 5522 53 651 CAM 

522PF 522PF 
22 5524 53 581 ARM 1 

522PFH 522PFH 
23 90442 7'"!1:J~ MB1 OOSDU BUSHING MB1008DU 6 
24 5522 57 341 LINK 
25 9670083008 ')7'J~ili"lld' M8X30 SOCKET BOLT M8X30 3 
26 9684050608 SET SCREW M5X6 4 
27 5522 57 335 ?-~ ARM 1 
28 5522 52 246 PIN 4 
29 9684040508 hl~:J" M4X5 SET SCREW M4X5 2 

* 30 5522 57 333-2 ARM 
31 5522 57 323-1 PIN B 2 * 32 5522 57 331 SHAFT 1 

* 33 5522 57 334-2 ARM 1 
34 90962 TAPER PIN 5X40 2 
35 9721120008 E- IJ :) 7 \\ E -1 2 E-RING E-12 2 
36 5480 51 343 PLAIN WASHER 2 
37 5487 51 322 BUSHING 2 
38 5522 57 351 ARM 1 
39 5522 57 352-2 STUD 1 
40 9662080014 t'!l ~ M8 NUT M8 1 
41 5522 53 515 ?-~ ARM 
42 5522 57 332 BUSHING 4 * 43 5522 53 512-1 ARM 1 
44 5520 57 531 0'!1~" ROD 1 
46 94002 :J~~9" - CMK2-CC-40-25 CYLINDER CMK2-CC-40-25 2 
47 90247 7" '!1~~ MB1 0 1 ODU BUSHING MB1010DU 2 
48 5522 53 531-2 LINK 1 
48 5524 53 551 LINK 1 

REMOTE CONTROL 
51 90961 T -1\ 0 

- t 0 ~ 5 X 3 6 TAPER PIN 5X36 2 
52 9684050508 ht~:J" M5X5 SET SCREW M5X5 2 * 53 5522 53 511 SHAFT 1 * 54 5522 53 514 ARM 1 
55 5523 53 651 ilillt9"- HOLDER 1 
57 5522 53 542-2 STUD 1 
58 5522 57 363-1 STUD 1 
63 5522 57 853 PIN 
64 5522 53 522~3 STUD 
67 9721100008 E- 1)~?" E-1 0 E-RING E-10 2 
69 5430 51 316 BUSHING 2 
70 5523 53 631 ?-~ ARM 
71 90954 t'J~ M12X1.5 NUT M12X1.5 2 
73 90599 7'"!1:J~ MB1206DU BUSHING MB1206DU 2 
74 9684060608 hl:i!~" M6X6 SET SCREW M6X6 1 
75 5524 53 621 BOLT 2 

522PFH 522PFH 
76 90312 ili"-~~"?~~7" 6002ZZ BALL BEARING 6002ZZ 2 

522PFH 522PFH 
77 9710080008 J\"~i1"1J"~ M8 SPRING WASHER M8 2 

522PFH 522PFH 
78 9660080014 t'!l ~ M8 NUT M8 2 

522PFH 522PFH 
79 5430 51 153 PLAIN WASHER 1 
80 94200 I llt iii " G S L 8 - 6 ELBOW GSL8-6 4 
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~\\.-'2 1-~~--
1 J::t-l.o - ~ 2ND ? - f·?9"' 

r
===F==OR ==M=RO==LL ~E:~=~==- -t!~-·-3·' ON/OFF ~ ~ SECTION 

260 

-t!~Y3:---It-~t 

SECTION NUMBER I 5523Z 5751 



-!?:?'~a:? 

SECT IO N 
-!? :7 ~"' :?:fit% 1 55 2 3 z 57 5 
SECTION NUMBER 

2ND FORM ROLLER ON!OFF 

No. 
5520 53 530 IJ:J? ASSY 

5522 53 640 tJL. ASSY 
522PF 

5522 53 650 1J6 ASSY 
522PF 

5522 53 790 ~:J? ASSY 
522PF 

5522 53 810 ~~7~ ASSY 
522PF 

5522 53 840-1 ~-L. ASSY 

5522 57 310-1 1J6 ASSY 

5522 57 320-1 · 7-6 ASSY 

5522 57 360 *~9"- ASSY 

5522 57 830-2 ~~7~ ASSY 
32-34,36 

5522 57 850 7 - L. ASSY 

5523 53 640-2 *~9"- ASSY 
44,58 

5524 53 570 ~-6 ASSY 
522PFH 

5524 53 580 7-6 ASSY 
522PFH 

5524 53 590 ~~7~ ASSY 
522PFH 

5524 53 610 ~:J? ASSY 
522PFH 

5524 53 620 *" Jlr ~ AS SY 
522PFH 

1 5522 57 322 
2 5522 57 311-1 
3 90249 7 '".!1 ~ 1. M B 0 8 0 8 D U 
4 9670051408 'J?''Hili"llr~ M5X14 
5 5522 57 321-1 7-L. 
6 90597 7 '".!1 ':J 1. M B 0 8 0 6 D U 
7 5430 38 214 iJ"1J";jt 
8 9721060008 E- 1J:J?" E-6 
9 5522 53 472 7"'.!1~1. 

10 5430 33 122 iJ"1J";jt 
11 9721080008 E- 1J:J?" E-8 
12 90599 7 '".!1~1. MB1206DU 
13 5522 57 323 
14 5522 53 791 IJ:J? 

522PF 

* "-:7 0)/i~cfl,l;tljtcfl, "C li:IOilft \., "C \!! * 1t A,O)"C. -1! ") "'il'ii!l'"Ci:t)'{ vc < f!~ ~' . 
When ordering i tems marked * ,indicate the se t number 
because they are available on l y as a se t. 

PART NAME 
PARTS No. 

LINK ASSY 

CAM ASSY 
522PF 

CAM ASSY 
522PF 

LINK ASSY 
522PF 

SHAFT ASSY 
522PF 

ARM ASSY 

CAM ASSY 

ARM ASSY 

HOLDER ASSY 

SHAFT ASSY 

ARM ASSY 

HOLDER ASSY 

ARM ASSY 
522PFH 

ARM ASSY 
522PFH 

SHAFT ASSY 
522PFH 

LINK ASSY 
522PFH 

BOLT ASSY 
522PFH 

PIN A 
CAM 
BUSHING MB0808DU 
SOCK ET BOLT M5X14 
ARM 
BUSHIN& MB0806DU 
WASHER 
E- RING E-6 
BUSHING 
WASHER 
E-RING E-8 
BUSHING MB1 2 06DU 
PIN B 
LINK 
522PF 
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2 

1 

1 

2 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

2 

2 

4 
2 
4 
4 
2 
6 
6 
6 
2 
2 
2 
2 
2 
2 



-1-!'l'Va/ 
SECT I ON 

-I? 'l' V 3 /iR'-5 I 55 2 3 Z 57 5 
SECT I ON NUMBER 

2ND FORM ROLLER ON/OFF *v-?~BB~-B~~--~~~*V~~~ .• ,~*~~~~~~<~~~. 
\llhen ordering items marked * , i ndicate the set number 
because they are available on ly as a set. 

• , ~ $-!'tj S E T Nn Nil il6B~~ PART Nn 

1 4 5524 53 611 

15 9660120014 
16 9710120008 
17 5522 57 313 
18 5522 57 312 
19 5522 53 262 
21 5522 53 641 

21 5524 53 571 

23 5522 53 492 
24 5522 53 651 

24 5524 53 581 

25 90442 
26 5520 53 531 
27 9670083008 
28 9684050608 
29 5522 57 335 
30 5522 52 246 
31 9684040508 * 32 5522 57 333-2 * 33 5522 57 831 * 34 5522 57 334-2 
35 5522 57 332 
36 90962 
37 9721120008 
38 5480 51 343 
39 5487 51 322 
40 5522 57 851 
41 5522 57 852 * 42 5522 53 512-1 

43 5522 57 853 
44 90247 
45 5522 57 361 
46 90954 
47 94002 
48 5523 57 551 
49 9721100008 
50 5430 26 214 
51 5430 44 123 
52 5522 53 841-1 
53 5522 53 842-1 
54 90961 
55 9684050508 

* 56 5522 53 811 
* 57 5522 53 514 

58 5523 53 641 - 2 
63 5522 53 832-2 
64 5524 53 511 * 65 5524 53 591 

66 5524 53 621 

lltl,?a,g~/ 
mlili:*~ C 0 M P 0 N E NT P A R 1' S 

522PFH 

ll";;t+J"1J";;t M12 

")"o'J? 
")"'J;j~ 

1JL. 
522PF 

J>-1... 
522PFH 

1JL. 
522PF 

J>-1., 
522PFH 

")" 'J ;;J~ MB1 008DU 

')7'J ht" lid· M8X30 

J'-1... 

J'-1... 

J>-1... 
")" 'J;j~ 

E - ') ::J?" E - 1 2 

J>-1., 

J' -1... 
522PF 

ifill19"-
t':.lt- M12X1.5 
;;J~::J9"- CMK2-CC-40-25 

E- 1J ::J?" E - 1 0 
t)"1J":11 
")" 'J;j~ 
J'-L. 

T-/1°-t 0 ::J 5X36 

J'-1... 
522PF 

ifilli9"-
7.9'Jt-" 
J'-1... 

522PFH 
;t" Ill t-

522PFH 
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PART NAME 
t~n 

LINK 
522PFH 

NU T M12 
SPRING WASHER M12 
BO LT 
BLOCK 
BUSHING 
CAM 
522PF 

ARM 
522PFH 

PIN 
CAM 
522PF 

ARM 
522PFH 

BUSHING MB1008DU 
LINK 
SOCKET BOLT M8X30 
SET SCREW M5X6 
ARM 
PIN . 
SET SCREW M4X5 
ARM 
SHAFT 
ARM 
BUSHlNG 
TAPER PIN 5X40 
E-RING E-12 
PLAIN WASHER 
BUSHING 
ARM 
STUD 
ARM 
522PF 

PIN 
BUSHING MB1010DU 
HOLDER 
NUT M12X1 . 5 
CYLINDER CMK2-CC-40-25 
STUD 
E-RING E-10 
WASHER 
BUSHING 
ARM 
STUD 
TAPER PIN 5X36 
SET SCREW M5X5 
SHAFT 
ARM 
522PF 

HOLDER 
STUD 
ARM 
ARM 

5 22PFH 
BO LT 
522PFH 

JW~ 
O'ty 

2 

5 
5 
2 
2 
2 
1 

2 

4 
2 
3 
5 

4 
2 

1 

4 
2 

1 
2 

1 
2 

2 
2 
1 
3 
1 
2 

1 
2 
2 
1 

2 

2 



2ND FORM ROLLER ON/OFF 

·id"Vs:.-­
SECTION 

-e 7 v g :.--*% I 55 2 3 z 57 5 
SECT I ON NUMBER'----------' 

*~-'/ O)jj[l,?ai~JI1,?,1:'1U:lilitl-1:'~ ;l:ttA.-0)1:', -t! "l ~ *'llf"Ci:E:ltV~ < t.:~ ~'· 
When ordering items marked*, indicate the set number 
because they are ava ila bl e only as a set. 

PA RT NAME No. -tt"l ~:l!'i~ jS ET NQ 
tfF>ol'l.:l!'i"'S- P ART Nn 

erl££f* 1 
~r.X:l!'i~ C 0 M P 0 N E NT P·ARTS Nn 

11!1~ 
O'tY 

67 90312 iii" - Jv '\" r •J ::.o?" 6002ZZ BALL BEARING 6002ZZ 2 
522PFH 522PFH 

68 9710080008 J\"::jlij"t.J"::jl M8 SPRING WASHER M8 2 
522PFH 522PFH 

69 9660080014 t'H M8 NUT M8 2 
522PFH 522PFH 

70 94200 Ilvili" GSL8-6 ELBOW GSL8-6 4 
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51"1 ( 37~-60-- ---------
3RDRYOBI 52~-f~751"~ 

FORM PF) 
(RYOBI 5~~~~~R ON/OFF 

-t!7Y3;,.-_.-i} 
SECTION NUMBER ~---;-::-:-:-. 5523Z 576 I 
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9"137t-Lo-5-f??9"' -1!:7~s~ 
; ; C~ ~ ~ :-: U M B E R ,-- 5 5 2 3 z 576 

(RYOBI 522PF> SEC T IO N 

3RD FORM ROLLER ON/OFF * "" - ? O)$J'I.I:t$,~~1U:sili!t,~ti11: ttt~; o.>~, -1! ., 1- :lf;-l}~i;E)(Vc < t~~~'-
When ordering i tems ~nrked * ,indicate the set n umber 
because they are ava il able only as a set. 

No. -c..., ~ :J:Ii:-l:tjSET No. ll~a:.g.ffr;/ PART NAME i[Mlf( 
li&J'I.ft-l';t PART No. mlili:!l!i=~ COMPONENT PAR TS Nn Q'ty 
5522 57 360 ;1;1!19"- ASSY HOLDER ASSY 1 

1 2,1 3 
5523 53 520 •J::;? ASSY LINK ASSY 2 

32,39,40 
5523 53 610 ~'1>71- ASSY SHAFT ASSY 1 

24,52-54 
5523 53 620 •J::;? ASSY LINK ASSY 1 

10,46 
5523 53 630 r-L ASSY ARM ASSY 2 

4,5 
5523 53 650 ;j;J!J9"- ASSY HOLDER ASSY 

13,47 
5523 57 520 •J::;? ASSY LINK ASSY 2 

32,33 
5523 57 530 un"- ASSY LEVER ASSY 1 

24-27 
5523 57 540 •J::;? ASSY LINK ASSY 1 

1 0, 11 
1 9721120008 E -•J::;?" E-1 2 E-RING E- 12 2 
2 5480 51 343 t?iJ":t.J"~ PLAIN WASHER 2 
3 5522 57 853 to:; PIN 2 
4 5430 51 316 7"'.!1~2 BUSHING 4 
5 5523 53 631 J'-L ARM 2 
6 5523 57 542 A9':J 1-" STUD 1 
7 9710120008 n":~tiJ":t.J"~ M12 SPRING WASHER M12 5 
8 9660120014 t'.!il- M12 NUT M12 5 
9 9684060608 1-J~:J" M6X6 SET SCREW M6X6 3 

10 90442 7" ':J:J2 MB1008DU BUSHING MB1008DU 4 
11 5523 57 541 IJJ-? LINK 1 
12 5522 57 361 ililll9"- HOLDER 1 
1 3 90247 7 '".!i:J 2 MB1010DU BUSHING MB1010DU 2 
1 4 90954 t'.!il- M12X1.5 NUT M12X1 . 5 2 
1 5 94002 :J 1)::;9"- CMK2 - CC-40-25 CYLINDER c·MK2 - C C -40-2 5 2 
16 9721100008 E - •J::;?" E-10 E-RING E-10 2 
1 7 9670062008 ') 7 '.!! 1- iii " Ill 1- M6X20 SOCKET BOLT M6X20 3 
1 8 5523 57 543 7.9'.!11-" STUD 1 
19 5522 52 246 to:; PIN 2 
20 9670083008 ') ,. ':J ,.. ;j; " Jill- M8X30 SOCKET BOLT M8X30 3 
21 9684050608 1-J~:J" M5X6 SET SCREW M5X6 3 
22 5523 57 534 J'-L ARM 1 
23 5522 57 332 7"'.!i:J2 BUSHING 4 
24 92109010 J;;t:J" '.!i:t:T-no- t 0

::; 6X36 TAPER PIN . 6X36 4 

* 25 5523 57 533 IJ J\"- LEV ER 1 

* 26 5523 57 531 :J'\>71- SHAFT 1 

* 27 5523 57 532 vn"- LEVER 1 
28 9660080014 t '!II- M8 NUT M8 6 
29 9710080008 1\":;tiJ":t.J"~ M8 SPRING WASHER M8 6 
30 5523 57 511 -1 :t.JL CAM 2 
31 96 7 0052008 ') 7 '.!! 1- iii " Ill 1- M5X20 SOCKET BOLT M5X20 4 
32 90599 7" '.!J:J2 MB1206DU BUSHING MB1206DU 6 
33 5523 57 521 •J::;? LINK 2 
34 5523 57 512 ili"Jlll- BOLT 4 
35 5523 53 523 A9'.!il-" STUD 2 
36 5522 53 473 7"o'.!i7 BLOCK 2 
37 5523 53 511 -1 :t.JL CAM 2 
38 5523 53 512 /-9':Jl-" STUD 2 
39 90597 7" ':J:J2 MB0806DU BUSHING MB0806DU 2 
40 5523 53 521 •J::;? LINK 2 
41 5523 53 513 iii" Jilt- BOLT 2 
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* * * 

9"137t - 6o - 5-f,?9"~ 

(RYOBI 522PF) 
3RD FORM ROLLER ON/OFF 

( ) 

-t! ;7 ~gY 

SEC T ION 

-!"! :7~g Y1}t-\'5 I 5 5 23Z 576 
S E C T 1 0 N N U M B E R L---=.~=-=-=--~~__.J 

*~-?0~Ati$A~ti-·G~~ ~~~m~. ~' ·*~~-~l~ < ~~ ~. 
Wh en or de r ing items ma rk e d * , i n d ic a te the se t n umbe r 
because t h e y ar e a v a ila b le o nly as a set . 

PART NAME 11!1n NQ ~ " • $~ 1 s E T No. 
00£~-f} P ART Nn 

iiBAgft I 
flflili:*~ CO MPONE NT P ART S Nn O'ty 

42 5523 53 522 to:_, PIN 2 
43 5430 33 122 ij"tJ":;t WASHER 2 
44 9721080008 E-'J:J?" E-8 E-RING E-8 2 
45 5523 53 .632 7-9~1-" STUD 1 
46 5523 53 621 IJ:J? LINK 1 
47 5523 53 651 ilil~9"- HOLDER 1 
50 5523 53 633-1 7-9 '.!1 r" STUD 1 
5 1 5523 53 614-1 y-6 ARM 1 
52 5523 53 613 J' - 6 ARM 1 
53 5523 53 611 ~,71- SHAFT 1 
54 5523 53 612 y - 6 ARM 1 
55 942 0 0 Il~ili" GSL8 -6 ELB OW GSL8 - 6 4 
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9"137~-6o - 5-ft?9"~ 
(RYOBI 522PFH) 

3RD FORM ROLLER ON/OFF 
(RYOBI 522PFH) 

SECTION 

268 

~~Y3~-~ 
SECTION NUMBER 55 2 3 Z 57 71 



9•137t - ~o - 5-f,?9., -tr7:/a~ t'7Vs/'il!t"5 1 5523Z 577 
(RYOBI 522PFH) SEC T ION SECTION NU MB ER 

3RD FORM ROLLER ON/OFF *v-?~$&u•a~u·~~~~*~~~~ ~7·~~~~x~~<~~~. 
Whe n orde rin g i terns u rked * , indicate the set nu11ber 
because they are available only as a set. 

No. ~7 •*~jSET Na l!BB£fil;/ PART NAME ililt!c 
iiBB*-13- PART Na tlflilt*-EJ- COMPONENT PARTS No. Q'ty 

5522 57 360 i1iJv9•- ASSY HOLDER ASSY 2 
12,13 

5523 53 630 y-~ ASSY ARM ASSY 2 
4,5 

5523 53 710 :J'7t- ASSY SHAFT ASSY 1 
52 54 

5523 53 720 1) :J? ASSY LINK ASSY 1 
10,46 

5523 57 520 1) :J? ASSY LINK ASSY 2 
32,33 

5523 57 530 v1\•- ASSY LEVER ASSY 1 
24-27 

5523 57 540 1) :J? ASSY LINK ASSY 1 
1 0,11 

5524 53 280 t.• Jvt- ASSY BOLT ASSY 2 
37,38 

1 9721120008 E- IJ :J?. E-12 E-RING E-12 2 
2 5480 51 343 t5.Jt•t.J"~ PLAIN WASHER 2 
3 5522 57 853 tO;) PIN 2 
4 5430 51 316 7"'.!J:J2 BUSHING 4 
5 5523 53 631 y-~ . ARM 2 
6 5523 57 542 A9'.!J t-" STUD 1 
7 9710120008 n·~.Jt·n·~ M12 SPRING WASHER M12 4 
8 9660120014 t '!It- M12 NUT M12 4 
9 9684060608 t-.;.t~:J" M6X6 SET SCREW M6X6 2 

10 90442 7" '.!J:J2 MB1008DU BUSHING MB1008DU 4 
11 5523 57 541 IJ :J? LINK 1 
12 5522 57 361 i1i 1!19"- HOLDER 2 
13 90247 7• '.!J:J2 MB1010DU BUSHING MB1010DU 2 
14 90954 t'.!Jt- M12X1.5 NUT M12X1 . 5 2 
1 5 94002 :J 1);) 9\\ - CMKZ-CC-40 - 25 CYLINDER CMK2-CC-40-25 2 
16 9721100008 E -IJ:J?• E-10 E-RING E-10 2 
17 9670062008 'J 7 '.!1 t- i1i • Jv t- M6X20 SOCKET BOLT M6X20 3 
18 5523 57 543 A9'.!Jt-• STUD 1 
19 5522 52 246 tO;) PIN 2 
20 9670083008 'J 7 •;J t- i1i • Jv t- M8X30 SOCKET BOLT M8X30 3 
21 9684050608 t-;t~:J- M5X6 SET SCREW M5X6 2 
22 5523 57 534 y-~ ARM 2 
23 5522 57 332 7•';J:J2 BUSHING 4 
24 92109010 ;t~:J·,~:r-1\o-to:J 6X36 TAPER PIN 6X36 2 

* 25 5523 57 533 vn•- LEVER 1 

* 26 5523 57 531 :J'7t- SHAFT 1 

* 27 5523 57 532 vn•- LEVER 1 
28 9660080014 t'!lt- M8 NUT M8 6 
29 9710080008 1\":j\+J"t.J•:j( M8 SPRING WASHER M8 6 
30 5523 57 511 -1 'JJ~ CAM 2 
31 9670052008 'J 7 ' t- i1i " Jv t- M5X20 SOCKET BOLT M5X20 4 
32 90599 7",:J2 MB1206DU BUSHING MB1206DU 4 
33 5523 57 521 1);)? LINK 2 
34 5523 57 512 i1i" Jv t- BO LT 4 
35 5523 53 523 A9,1-" STUD 2 
36 5522 53 473 7" o'.!J? BLOCK 2 
37 5524 53 2 81 i1i" Jv t- BOLT 2 
38 90312 ili" -Jv'\" r 1J::J?" 6002ZZ BALL BEARING 6002ZZ 2 
39 5523 53 516 A'\o-+J- SPACER 2 
43 5430 33 122 +J"h"* WASHER 2 
44 9721080008 E-IJ:J?" E-8 E-RING E-8 2 
45 5523 53 724 A9'.!JI-" STUD 1 
46 5523 53 721 1) :J? LINK 1 
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* * 

9"137t-~o-5-f'''"' 
(RYOBI 522PFH) 

3RD FORM ROLLER ON/OFF 
( 0 

No. ·t!' ") Hfi:-11} ;s ET Nn 
ll!l~fi:~ PART tJn 

llf!d),~.f>j;/ 
t.tlfoc~~ C 0 M P 0 N E NT 

48 5523 53 722 )OIJ-1-
49 9670082508 ') ,. ' 1-ifi \\ J!J 1- M8X25 
50 5523 53 723 719':11-" 
52 5524 53 242 Y-~ 

53 5523 53 711 ~1>71-

54 92109003 "j _ J\ 0 _ tO;) 6X40 
55 94200 II!J;fi" GSL8-6 

-e 7 :..-- ;I ~11):~ 1 5 ~ 2 3 z 57 7 
S E C T I 0 N N U M B E R L__:...:....=..;:_--=....:......:. _ _j 

* ""-? (1)g~~l;t.II1~"CI;tt!ili!V'C~ *1t..t.(1)"C, -1:! ") ~ ~~"Cj1)(l,L < t.:<'H'. 
When ordering items marked * , ind icate the set number 
because the y are available only as a set. 

PART NAME @lf( 
PARTS Nn O'ty 

PLATE 1 
SOCKET BOLT M8X25 2 
STUD 1 
ARM 2 
SHAFT 1 
INTERNAL THREAD TAPER PIN 6X40 2 
ELB OW GSL8-6 4 ' 
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')'}fJI\ 0 ~Jll (:H'}:J} 

OPERATION PANEL (FEEDER) SECTION 

272 

-t!7Y'I/.JI:-lit 
SECT ION NUMBER 5523Z 610 I 



-tr?:/g;/ 
SECTION 

1! ? 'l II :.-'il'fi3" I 55 2 3 z 61 0 
SECTION NUMBER 

OPERATION PANEL (FEEDER) * "'-? 11>9~cl'loi~Jl1.\'1, "1!11ctiill,"1!~1t: ttA..O>"I!, -t! "J ~;ftl:~-el;E)tl,"C(f.:'~~ ' . 
When ordering i~eas •ar ked * ,indicate the set nu •ber 
because they are available o nl y as a set. 

tl~.R.~n.; PART NAME 
t~Ji!C:jj:~ C 0 M P 0 N E NT P A R T S No 

1 9652031208 ~5~~~~· M3X12 SCREW M3X12 12 
2 5523 61 113 no~~ PANEL 1 
3 5522 61 117-1 1 
4 5330 61 622 b?J9- COUNTER 2 

~··~~ ~~ FOR U. K. 
4 5330 61 622 b?J9 - COUNTER 2 

~··~~ ~~1b"1 EXCEPT U. K. 
5 96549 ~1~f M-2012J-2G SWITCH M-2012J-2G 6 
6 96601 ~1~f~~~"A3PJ5703- 24E SWITCH HEAD A3PJ5703-24E 7 

522PF 522PF 
6 96601 ~1~f~~~"A 3PJ 5703 - 24E SWITCH HEAD A3PJ5703-24E 5 

522PFH 522PFH 
7 96581 ~~~f A3PJ-70 50-1 SWITCH A3PJ-7050-1 7 

522PF 522PF 
7 96581 ~~~f A3PJ-7050-1 SW I TCH A3PJ-7050 - 1 5 

522PFH 522PFH 
9 5522 61 151 ~1~fbn" - SWITC H COVER 1 

CE~3? FOR CE SPEC . 
10 96597 ~~,f AH22SFR-10 SWITCH AH22SFR - 10 1 
10 98332014 ~1'f AH22 - SFB10(?0) SWITCH AH22-SFB10 (BLA CK) 1 

CE~3? FOR CE SPEC . 
11 96596 ~1'f AH22SFG-10 SWITCH AH22SFG -10 2 
12 96614 5JJ 0 ~~~"M2PA5732 - 24E LAMP HEAD M2PA-5732 - 24E 1 
13 96 579 $"7"1 BODY 1 
14 5522 61 161 no~~ PANEL 1 

522PFH 522PFH 
1 4 5522 61 162 no~~ PANEL 1 

CE~3?,522PFH FOR CE SPEC . 522PFH 
14 5523 61 109 1\ 0 ~ Ill ( 5 2 2 P F ) P A N E L ( 5 2 2 P F) 1 

CE~3? FOR CE SPEC . 
__ 1~4~~5~5~2~3~6~1~1~1~1 ____ ~1~\0~~~~~~~~(~5~2~2~P~F~)----------~P~A~N~E~L~(~5~2~2~P~F~)--------------------~1 • 

522PF 522PF 
15 98930 5JJ 0 LSPD - 28R LAMP LSPD - 28R 1 
16 96606 ~1'f AVLW322T20D-R-T SWITCH AVLW322T20D-R-TK676 1 

CE~3? FOR CE SPEC . 
16 96607 ~1~f AVLW422T20D-R-T S WITCH AVLW422T20D-R-TK676 1 
17 96605 7d'.Hbl\"- A3PJ 506 0 S WITCH COVER A3PJ5060 1 
18 96548 ~1,fb "-~" A3PJ-5050 S WITCH GUARD A3PJ-5050 1 
19 99938 J"'" - BUZZER 1 
20 5522 61 643 t=9-'I'I\"J DISPLAY CIRCUIT BOARD 
21 5522 61 112 t3?~"1\"J DISPLAY PANEL 
24 96522 ~1'H AVW402 - R SWITCH AVW402-R 

CE~3? FOR CE SPEC . 
25 98338003 ·~~7° AVLW3BL - TK1372 CAP AVLW3BL-TK1372 1 

CE~3'J FOR CE SPEC . 
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9 " 11 ') ? if 1\ 0 1t Ill 

1ST OPERATION PANEL SECTION 

274 

-t!7Y3/Ij:-i} 

SECTION NUMBER 5522Z 6111 



-t!?'ln:-' 
SECTION 

-tr 7 v., :-'at~· I 
SECT I ON NUMBER 

5522 z 611 

1ST OPERATION PANEL *~-~ o>Sil~li.II\.IT."l!l.l.~~l.."l!8 ~1tNo>"l!, -c ., ~-~~"l!i£)tVC < t~t!S~ ' . 
Whe n orde r i ng ite•s mar ked * ,indi ca t e the set number 
b ecause they are available only as a set. 

No. IJI!~~~/ 
fltliX.:Ji~ C 0 M P 0 N EN T PART S 

1 9670061008 ')7•.:JI-;t." ILd- M6X 1 0 
2 5522 61 122-1 

522PF 
2 5522 61 166 ili"'1?l\ 

522PFH 
4 96600 ~1'1f~'1~"A3PA5703-24E 

· 522PF 
5 96575 A1'1f A3PA-7050-1 

522PF 
6 91921 b"-~" THA216 3421 

522PF 
7 91475 b"-~" THA216 3425 

522PF 
8 96559 A1'H C1420F-B 

522PF 
8 96559 A1'H C1420F-B 

522PFH 
11 5522 61 121-1 

522PF 
11 5524 61 121 

522PFH 
13 5522 61 125 
14 5522 61 124 

522PF 
14 5522 61 135 

14 5522 61 164 
522PFH 

14 5522 61 168 1-:Jf-:J?"t." '~7A 
CE:J3'J 

14 5524 61 132 

14 5524 61 136 

15 9710050008 1\"~+J"b"~ M5 
16 9642051014 t~":J~:J" M5X10 
17 5522 61 123 

522PF 
17 5522 61 145 

CE:J3'J,522PF 
17 5522 61 163 

522PFH 
17 5524 61 135 

CE:J3'J,522PFH 
18 96597 l\{':Jf AH22SFR-10 
18 98332014 l\1'1f AH22 - SFB10(?0) 

CE:J3'J 
19 5522 61 151 A 1':Jfbl\" -

CE:J3'J 
20 96606 A1'1f AVLW322T20D-R-T 

CE:J3'J 
20 96607 A1'1f AVLW422T20D-R-T 
21 98930 ?"J7° LSPD -28 R 
22 96596 A1'H AH22SFG-10 
23 98338003 *~'17° AVLW3BL-TK1372 

CE:J3'J 
24 98332008 A1'H AH22-P3811 

522PFH 

275 

PART NAME 
~ 

SOCKET BOLT M6X10 
BOX 
522PF 

BOX 
522PFH 

SWITCH HEAD A3PA5703 - 24E 
522PF 

SWITCH A3PA-7050 -1 
522PF 

GUARD THA216 3421 
522PF 

GUARD THA216 3425 
522PF 

SWITCH C1420F - B 
522PF 

SWITCH C1420F-B 
522PFH 

PANEL 
522PF 

PANEL 
522PFH 

STUD 
BOX 
522PF 

BOX 
REMOTE CONTROL , 522PF 

BOX 
522PFH 

INCHING BOX 
FOR CE SPEC . 

BOX 
REMOTE CONTROL,522PFH 

INCHING BOX 
FOR CE SPEC . 

SPRING WASHER M5 
SCREW M5X10 
PANEL 
522PF 

INCHING PANEL 
FOR CE SPEC . 522PF 

PANEL 
522PFH 

INCHING PANEL 
FOR CE SPEC,522PFH 

SWITCH AH22SFR-10 
SWITCH AH22 -SFB10 (BLACK) 

FOR CE SPEC . 
SWITCH COV E R 

FOR CE SP EC . 
SWITCH AVLW322T20D - R- TK676 

FOR CE SPEC 
SWITCH AVLW422T20D-R - TK676 
LAMP LSPD-28R 
SWITCH AH22SFG - 10 
CAP AVLW3BL-TK1372 

FOR CE SPEC . 
SWITCH AH22-P3B11 
522PFH 

2 
1 

1 

1 

1 

4 

3 

1 

1 

2 
1 

1 

1 

1 

1 

1 

2 
2 
1 

1 

1 

1 

1 
1 

1 

1 

1 
1 
1 
1 

1 



-i!~Ya~ 

SECTION 
-1! ~ y " ~'~'-5 1 55 2 2 z 611 
S E C T I 0 N N U M B E R 1...--=~=-=---=.....:._: _ _.j 

1ST OPERATION PANEL *7-,m•n~~B~~-~~~••v~m~. ~'~*•~Ex~~<~~~. 
When orderi ng ite~s marked * ,indicate th e set number 
bec aus e they are ava ilable only as a set. 

NQ ~ , ~ :$-15" I s E T N~ ~~ .. a.~~; PART NAME i!Mllc 
ll~B$-l'f PART N~ f,lffilt*~ COM P 0 N E NT PARTS N~ Q'ty 

25 98332007 7.1'!17 AH22 - P6B11 SWITCH AH22-P6B11 1 
522PFH 522PFH 

26 92302001 1J" - I-" THA216 3424 GUARD THA216 3424 1 
522PFH 522PFH 

27 96522 /.1'!17 AVW402-R SWITCH AVW402-R 
CE~3? FOR CE SPEC. 
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51 " 1'2 'J? tt n o ~ lv < o p s > 

2ND OPERATION PANEL (OPS} 

........ 
..... .... 

......... 
..... ..... ..... ..... .... .... .... ..... ..... ..... ......... 

..... .... .... 
............. 

SECTION 

278 

t? ::..-:~ :..-Ji;~ 

SECTION NUMBER 5523Z 612 

, ---- --- - - ----
1 

I 
I 
I 
I 
I 
I 

\ I 
\ I 
\ I \ __ ________ __ ___ ____ __ J 



-t!7~s:/ 

SECTION 

-t! 7 ~ 9 :/11:-5 r---...,------,-----, I 5523Z 612 S E C T I 0 N N U M B E R t___:_..:....:::...:;:....:::;__.;;,....;....;:___.J 

2ND OPERATION PANEL (OPS) *"'?-9 Q.>lJB61.~.11\81, <:'11i:!Wt., "C il! ~ ttA-OYt', -1! "') H~~·c:i!;)(VC < t.:~ ~' ­
Whe n ordering i tems ma rk ed * ,indicate the set number 
because they are ava;lab le only as a set . 

am,g'*/ 
toW lilt~~ C 0 M P 0 N EN T PARTS 

1 5522 61 132-1 ill"':J?f. 
522PF 

1 5522 61 172 
522PFH 

2 9670061008 ') 7 ':JI- ill " Ill t- M 6 X 1 0 
4 5522 61 131-2 

522PF 
4 5523 61 192 1\ 0 ~ Ill ( 5 2 2 P F H ) 

522PFH 
5 98321003 7. 1':J 'f '\ ':J 1- " A 3 P A 5 ?.0 2 - 2 4 E 

522PFH 
6 96575 f-1':J'f A3PA-7050-1 

522PF 
6 96575 f.1':J'f A3PA-7050-1 

522PFH 
7 96600 f.1':J'f'\':JI-"A3PA5703-24E 
8 96559 f.1':J=f C1420F-B 

522PF 
8 96559 k(':J'f C1420F-B 

522PFH 
9 96549 f-1':J=f M-2012J-2G 

10 95331001 1J?:J9- MCH-6X 
11 98949006 :f"t>':J7° 040-4045 

522PFH 
12 98949005 ·n~ 021-4415 

522PFH 
13 99305002 1J'\"JT1J? RV25YL20SB 

522PFH 
14 5524 61 134 

522PFH 
15 5522 61 165 

522PFH 
15 5522 61 167 ill" ':J?f. 

16 9670051008 ') ;- '";) t- ill " Ill t- M 5 X 1 0 
522PFH 

17 5524 61 141 
522PFH 

18 98332007 f.1':J=f AH22-P6B11 
522PFH 

19 98332008 f.-(':J=f AH22-P3B11 
522PFH 

20 98321004 
522PFH 

279 

PAR T NAME: 
Nn 

BOX 
522PF 

BOX 
522PFH 

SOCKET BOLT M6X10 
PANEL 
522PF 

PANEL (522PFH) 
522PFH 

SWITCH HEAD A3PA5702-24E 
522PFH 

SWITCH A3PA-7050-1 
522PF 

SWITCH A3PA-7050-1 
522PFH 

SWITCH HEAD A3PA5703-24E 
SWITCH C1420F-B 
522PF 

SWITCH C1420F-B 
522PFH 

SWITCH M-2012J-2G 
COUNTER MCH-6X 
CAP 040-4045 
522PFH 

KNOB 021-4415 
522PFH 

VARIABLE RESISTER RV25YL20SB 
522PFH 

STUD 
522PFH 

BOX 
522PFH 

BOX 
REMOTE CONTROL,522PFH 

SOCKET BOLT M5X10 
522PFH 

PANEL 
522PFH 

SWITCH AH22-P6B11 
522PFH 

SWITCH AH22-P3811 
522PFH 

COLOR PLATE A3PA-5301 
522PFH 

11M IX 
Q'ty 

1 

1 

2 
1 

1 

3 

1 

4 

1 
4 

3 

1 
1 
3 

3 

3 

2 

1 

1 

2 

1 

1 

3 



9•12~''"0 ~~ (NOPS) 

2ND OPERATION PANEL (NOPS) SECT ION 

280 

1:!?:/ 3 /·~ 
SECTION NUMBER 5523Z 613 I 



5I " 12 ') ., t.t n o + lv < N o P s > -1!'7~a / 

SECT I ON 

-1!7'/g/11)'-iij" 

SEC T ION NUMBER' 
5523 Z 613 

2ND OPERAT I ON PANEL (NOPS) *""- :7 o.>Q(I£ 1:tll1£-c:I:UJ1J,I!Vt.'t! 1:-ttA.o.:n~. -l! "J ~ :jj\:·1}-c:!t:>cL, "t: < t!<'H' . 
Whe n ord e r ing I t ems marked * , in d i cate t he se t number 
beca use th ey a re av a i l able onl y as a se t . 

1 5522 61 142-1 
1 55 22 61 536 iii " ':J7A 

2 9670061008 ') 7 ':J t- iii" lv I' M 6 X 1 0 
4 96616 1JJ\"- A3 PA - 5060 
5 96578 
6 96575 A1':Jf A3PA-7050-1 
7 96600 
8 96615 5~7°~~f'"M2PA5703-24E 

9 96579 ili"T"1 
10 5522 61 14 1 -1 
10 5522 61 143 

CE~3') 

1 0 5522 61 534 
11 5522 61 151 

CE~39 

12 96597 A1~'f AH22SFR-10 
12 98332014 A1~ 'f AH22-SFB10(70) 

CE~39 

13 96560 
14 96596 A1':J'f AH22SFG-1 0 
15 98930 ?~7° LSPD-28R 
16 96606 A1~'f AVLW322T20D - R- T 

CE~39 

16 96607 
17 96522 A1':Jf AVW402-R 

CE~39 

18 98931 ?~JO D819 'JQ 
CE~3') 

19 9642040614 t~"J.:;t~" M4X6 
20 9710040008 l\".:;t1J"1J".:;t M4 
21 90512007 J\ 0 17°1\"~1'" PZ0208 
22 98338003 ~~~7° AVLW3BL- TK1372 

CE~39 

23 5663 61 250 

24 5663 61 616 

281 

PART NAME 
Nn 

BOX 
BOX 

REMOTE CONTROL 
SOCKET BOLT M6X10 
COVER A3PA-5060 
SWITCH HEAD A3PA-5011 
SWITCH A3PA-7050-1 
SWITCH HEAD A3PA5703 - 24E 
AAMP HEAD M2PA5703-24E 
BODY 
PANEL 
PANEL 

FOR CE SPEC. 
PANEL (REMOTE CONTROL) 
SWITCH COVER 

FOR CE SPEC . 
SWITCH AH22SFR-10 
SWITCH AH22-SFB10 (B LACK) 

FOR CE SPEC. 
SWITCH C1400F-B 
SWITCH AH22SFG-10 
LAMP LSPD-28R 
SWI TCH AVLW322T20D - R- TK676 

FOR CE SPEC . 
SWITCH AVLW422T20D-R - TK676 
SWITCH AVW402 - R 

FOR CE SPEC . 
LAMP DB19 BLACK 

FOR CE SPEC . 
SCREW M4X6 
SPRING WASHER M4 
PIPE BAND PZ0208 
CAP AVLW3BL-TK1372 

FOR CE SPEC. 
PANEL 

REMOTE CONTROL 
DISPLAY BOARD 

REMOTE CON TROL 

1 
1 

2 
2 
1 
3 
3 

1 
1 

1 
1 

1 
1 

2 
1 
1 
1 

1 

3 
3 
3 
1 

1 

1 



3RD OPERATION PANEL 

I 
I 

I 

I 
I 

I 

282 

-t!7'Y3~-~ 
SECTION NUMBER 

.. 

5523Z 61SI 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I _ _ __ J 



-t?7'Ys:..-' 
SECTION 

-t!7'Ya:..-''ffl:-5 1 
SECT I ON NUMBER 5523 Z 615 

3RD OPERATION PANEL * "t -IJ c.:>liB.I'/,I;l$81. 't: l:t:IOtli! L- 't: il! 11: 'It ~t,o:n::, -c " ~ :lfl''l}'t:ii;)tVC < t.:~ ~'. 
When o rd ering i tems marked * ,indica te the set number 
because they a r e available only as a set. 

Na -c -; ~ ~~ 1 s E T Na a~m.i;fll; I PART NAME j(!jll( 
iill.l'l.*~ PART N~ t.lilil<*-lif COMPONENT PARTS N~ O'ty 

1 5523 61 122-1 ili"':.l?ll BOX 1 
3 91921 1J"-I-" THA216 3421 GUARD THA216 3421 1 
4 96600 711':.1f~':.II-"A3PA5703 - 24E SWITCH HEAD A3PA5703-24E 1 
5 96575 711'H A3PA-7050 - 1 SWITCH A3PA-7050-1 1 
6 96596 711'H AH22SFG-10 SWITCH AH22SFG - 10 1 
7 98930 -:J'J)O LSPD-28R LAMP LSPD-28R 1 
8 96606 111':Jf AVLW322T20D - R- T SWITCH AVLW322T20D - R- TK676 1 

CE~3? FOR CE SPEC. 
8 96607 711'H AVLW422T20D-R-T SWITCH AVLW422T20D-R-TK676 1 
9 5522 61 1 51 711'!1.f1JI\"- SWITCH COVER 1 

CE~3? FOR CE SPEC . 
10 96597 711'H AH22SFR-10 SWITCH AH22SFR-10 1 
10 98332014 111'H AH22 - SFB10(?o} SWITCH AH22-SFB10 (BLACK} 1 

CE~3? FOR CE SPEC . 
11 92302001 1J"-I-" THA216 3424 GUARD THA216 3424 2 
1 2 96559 711'H C1420F-B SWITCH C1420F-B 4 

522 P F 522PF 
1 2 96559 ll·f'H C1420F-B SWITCH C1420F-B 3 

522PFH 522PFH 
1 5 5523 61 1 21 -1 no ;jtJ!J <522PF> PANEL (522PF> 1 
1 5 5523 61 123 no ;jtJ!J (522PF) PANEL (522PF) 1 

CE~3? FOR CE SPEC. 
1 5 5523 61 1 91 no ;jtJ!J (522PFH) PANEL (522P FH} 1 
1 5 5523 61 195 no ;jt J(J (522PFH} PANEL (522PFH) 1 

CE~3? FOR CE SPEC. 
16 98338003 :ft>'!/)0 AVLW3BL-TK1372 CAP AVLW3BL-TK1372 1 

CE~3? FOR CE SPEC . 
1 7 98332008 711'H AH22-P3B11 SWITCH AH22-P3B11 1 

522PFH 522PFH 
1 8 98332007 /d'H AH22-P6B11 SWITCH AH22-P6B11 1 

522PFH 522PFH 

283 



~{*" 3 m"~?~ COPS) 

CONTROL BOX (OPS) 

284 

1!7'Y3/jj:~ 

SECTION NUMBER 
5523Z 620 



CONTROL BOX (OPS) 

-1:< .., ~ iS=-!5-j S E T tJn 
No. Iii! tl'l.=llio .(;} P A R 1' Nn 

5523 61 640-5 

5523 61 641-4 

-t! 7 ~ ., ;/if~ r---:---------------, I 5523Z 620 SECT I ON NUMBER'----------' 

*~-? <1.>d6A11$A1:1a:li:IV,!!L-~~ ;l'lt/v<1.>1:, -1:<'"' ~ $-fiJ'"t:~)tVt: < t.::t!i~ ' . 
'II hen ordering items marked * , i nd i cat.e t.he set. number 
because they are ava i lable only as a set.. 

~AS8j PART NAME 
m••~ COMPONENT PARTS ~ 
P-ROM~f CPUtM-~• CPU BOARD(WITH P-ROM) 1 

522PF 522PF 

P-ROM~f CPUt·-~· CPU BOARD(WITH P-ROM) 1 
522PFH 522PFH 

5523 61 647-2 P-ROM~f CPUt"-~" CPU BOARD(WITH P-ROM) 
CE:J3'),522P F FOR CE SPEC.522PF 

35,37 
5523 61 648-3 P-ROM':Jf CPUt"-~" CPU BOARD<WITH P-ROM) 1 

CE:J3'),522PFH FOR CE SPEC . 522PFH 
35,37 

4 98935008 9~:J9"1 BTB15LC20 TERMINAL BOARD BTB15LC20 1 
522PF 522PF 

4 98935023 9~:J9"1 BTB15C24 TERMINAL BOARD BTB15C24 1 
522PFH 522PFH 

5 5523 61 211 m '":J7 1, BOX 1 
5 5523 61 215 BOX 1 

CE:J39 FOR CE SPEC . 
6 5522 61 253 STUD 2 
7 9642051014 :t'\"::l;it:J" M5X10 SCREW M5X10 4 
8 9710050008 J\";;ttt"1J";;t M5 SPRING WASHER MS 4 
9 5523 61 212 1JI\"- COVER 1 
9 5523 61 216 COVER 1 

CE:J39 FOR CE SPEC. 
10 98935 9~:J9"1 BTB15C19 TERMI NAL BOARD BTB15C19 1 
10 98935013 9~:J9"1 BN2211X13 TERMINAL BOARD BN2211X13 1 

CE:J39 FOR CE SPEC . 
11 5522 71 233 STUD 2 
15 5522 61 631 SHEET CONTROLLER 
17 99777 CONDENSER 
18 5523 61 112 PANEL 1 

' 18 5523 61 115 PANEL 1 
CE:J3') FOR CE SPEC. 

19 99248 t! 1 1H ') f D S 1 6 B N - M RECTIFIER DS16BN-M 1 
20 5522 61 119 BRACKET 1 
22 98721007 T"~?'"~ RMC - 30-1 SWITCHING REGULATOR RMC - 30- 1 1 
23 5522 61 114 1JI\"- COVER 1 
23 5523 61 116 BRACKET 1 

CE:J39 FOR CE SPEC. 
24 5523 61 611-1 PF t"-~" PF BOARD 1 
25 5523 61 612 -1 l\"f2-6 91~~7"t"-~" VACUUM TIMING BOARD 1 
26 5522 61 229 rn" ':J?l,tJI\"- BOX COVER 

CE:J39 FOR CE SPEC . 
26 5522 61 235 iii" ':J?.7,1JJ)" - BOX COVER 
27 5522 61 234 BOX 1 
27 5522 61 236 rn" ':J?l, BOX 

CEv39 FOR CE SPEC . 
28 97192 ~~- G6A-274P-DC24V RELAY G6A-274P-DC24V 3 
29 97190 ')~- DSP1-DC24V RELAY DSP1-DC24V 29 
30 5522 61 642-3 CONNECTOR BOARD 1 
31 5522 61 113 7•5?''!1~ BRACKET 1 
32 98934 9~:J9"1 BTB15LC4 TERMINAL BOARD BTB15LC4 1 
33 97980 b~?, YT2S 1 40B-56 TRANSFORMER YT2S140B-56 1 
34 99779 71~9- ZGB-2203-01 NOISE FILTER ZGB-2203-01 1 
35 5330 61 641 - 2 CPU ili"-1-" CPU BOARD 1 
36 5330 6 1 646 1\ '"!J} I)- BATTERY 1 
37 5523 61 801 - 5 P-ROM (522PF> P-ROM (522PF) 1 
37 5523 61 805-4 P-ROM (522PFH) P-ROM (522PFH) 1 

285 



CONTROL BOX (OPS) 

-e..,~~-1}/SET No 
No. &I!~*~ PART N~ 
37 5523 61 807-2 

37 5523 61 808-3 

38 98935001 

39 97708 

40 97702 

41 5340 61 260 

42 5290 61 633 

47 5522 61 127 

48 5522 61 651 

49 99305004 

-e ~ ~ !I :.--11t~ I 5 52 3 z 6 2 o 
SECTION NUMBER 

* v-? Q.>ll1S.l'l,liqt~"l!litfi!i!Ve~ 't'ltA-Q.>"l!, -e., ~ ~~-ett:>ct., -c < t.:~ ~'. 
When ordering i te•s 11arked * , l nd ica te the set rJU•ber 
bocauso th6Y are available only as a set. 

~~¥~/coMPONENT PARTS 
P-ROM (522PF> 
CE~3? 

P-ROM (522PFH) 
CE~3? 

5l:J:,9"1 BTB15C10 
CE~3? 

)
0 0T?5l- 374-201-101 
CE~3? 

) 0 0T?5l - 375-207-101 
CE:,3? 

5l:J:,9"1 BP211L-6 
CE:,3? 

J'-}\~:J 300MM 
CE:,3? 

CE~3? 

I/0 ;1;"-t-" 
522PFH 

T1J? 50-t - l. 10W 

286 

PART NAME 
Ill~ 

P-ROM (522PF> 
FOR CE SPEC . 

P - ROM <522PFH) 
FOR CE SPEC . 

TERMINAL BOARD BTB15C10 
FOR CE SPEC . 

CIRCUIT PROTECTOR 374-201-101 
FOR CE SPEC . 

CIRCUIT PROTECTOR 375-207- 1 01 
FOR CE SPEC. 

TERMINAL BLOCK BP211L-6 
FOR CE SPEC . 

EARTH WIRE 300MM 
FOR CE SPEC . 

BRACKET 
FOR CE SPEC . 

INPUT/OUTPUT BOARD 
522PFH 

RESISTOR SOOHM 10W 

1 

1 

1 

1 

1 

2 

1 

1 

1 
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;fl"'!l?l. (NOPS) 1!·H:" 3 I ) 

BOX <NOPS CONTROL 

1! ~ ~ 3 ~--i} R I 
SECTION NUMBE 5523Z 621 I 

288 



CONTROL BOX (NOPS) 

2 5523 61 142 
2 5523 61 144 

3 5290 61 135-1 
4 9710040008 
5 9716040014 
6 98935009 
7 98935007 

11 99771 
12 99785 
13 99249 

13 99249 

14 97981 
14 98705005 

15 5523 61 213 
15 5523 61 217 

16 98935010 

16 98935022 

17 5523 61 214 
17 5523 61 218 

18 99962 
18 99963 

18 99963 

19 99928 

19 99928 

20 5522 61 229 

20 5522 61 235 
21 98935002 

21 98935028 
22 5522 61 234 
22 5522 61 239 

23 99933 

23 99933 

24 97175 
24 97210 

25 97216 
26 97176 
26 97214 

27 97204 
28 97270 
29 97125 

-t7~a/' 
SECTION 

-t :7 ~ B /'itf-5 I 55 2 3 z 6 2 1 
SECT I ON N UMBER'------------' 

*"- ? o.>IJtl ,\'l,l;l$cfi,~IU:!i!J!l,~~ '*"ttlvo.>~, -\! 7 HE'~~!:I;;Itl,'1:' < f!tH•. 
Wh en ord e rin g it ems mark ed * , indicate the set number 
because they ar e ava ila bl e only as a set. 

a~.~~f.!;/ . 
tc\:Ji)<~~ COMPONENT PARTS 

1JI)"-
ili"~?A1JI\"-

CE~3? 
:;>'\ \\ Jl.t 
l\"=tl+.t"1J";jl M4 
t::>+.t"1J"=tl M4 
9~~9"1 BTB15LC22 
9~~9"1 BTB30C3 

J~'j'"~+j 3300 
-e11n?:t: DSSBN-M 
CE~3? 

-e1 1n?:t: D S 5BN-M 
CE~3?11J"1 

1-::>~A YT2S-80B-56 
1-::>~A YT2S-260R-56 
CE~3? 

CE~3? 

9~~9"1 BTB15LC11 
522PF 

9~~9"1 BTB15LC6 
522PFH 

1Jn"-
1JI)"-
CE~3? 

J'~T1=t' 60HZ 
J'~T1.f 50HZ 

1-f" 1JA l..7 
J'~T1.f 50HZ 

1 :t: \\ IJ A {.. 71 tJ \\ 1 

1-'f:" 1JA {..7 
?"o-::>~7° FG - 1 E 

1:t:" 1JA f..711J"1 
iii" ·~?A1JI\"-

CE~3? 

9~~9"1 BN2211X15 
CE~3? 

9~~9"1 BTB15C23 

iii'"!! 7 A 
CE~3? 

'17'~1' L-420 

'17~1- L-420 
1-f" 1JA l..711J"1 

+.t-~~~~ TH-K12 0.1KW 
~~- TH-K12TP 0 . 1KW 
CE~3? 

~~ - S-KR11 AC200V 4A 
+.t-~~~~ - TH-K12 750W 
~~- TH-K12TP 750W 
CE~3? 

IJ~- S-K11 AC200V 
IJ ~-')7'!1" PT F 1 4A 
IJ ~- L y- 2 N D c 2 4 v 

289 

PAR T NAM E 
NQ 

COVER 
BOX COVER 

FOR CE SPEC. 
LABEL 
SPRING WASHER M4 
PLAIN WASHER M4 
TERMINAL BOARD BTB15LC22 
TERMINAL BOARD BTB30C3 
SURGE KILLER 
CAPACITOR 3300 
RECTIFIER DS5BN-M 

FOR CE SPEC. 
RECTIFIER DSSBN-M 

EXCEPT CE SPEC. 
TRANSFORMER YT2S - 80B-56 
TRANSFORMER YT2S-260R-56 

FOR CE SPEC. 
BOX 
BOX 

FOR CE SPEC. 
TERMINAL BOARD BTB15LC11 
522PF 

TERMINAL BOARD BTB15LC6 
522PFH 

COVER 
COVER 

EXCEPT CE SPEC . 
STABILIZER 60HZ FZ - 15111-294 
STABILIZER 50HZ FZ-15111-394 

FOR U. K. 
STABILIZER 50HZ FZ-15111 - 394 

EXCEPT U.K . 
GLOW LAMP FG-1E 

FOR U.K. 
GLOW LAMP FG-1E 

EXCEPT U. K. 
BOX COVER 

FOR CE SPEC . 
BOX COVER 
TERMINAL BOARD BN2211X15 

FOR CE SPEC . 
TERMINAL BOARD BTB15C23 
BOX 
BOX 

EXCEPT CE SPEC. 
SOCKET L-420 

FOR U.K . 
SOCKET L-420 
EXCEPT U.K. 

THERMAL RELAY TH-K12 0.1KW 
THERMAL RELAY TH - K12TP 0 . 1KW 

FOR CE SPEC. 
RELAY S-KR11 AC200V 
THERMAL RELAY TH-K12 750W 
THERMAL RELAY TH-K12TP ?SOW 

FOR CE SPEC. 
RELAY S-K11 AC200V 
RELAY SOCKET PTF14A 
RELAY LY-2N DC24V 

2 
4 
5 
1 
1 
5 

2 

1 

1 
1 

1 

1 

1 

1 
1 

1 
2 

2 

2. 

1 

1 

1 
1 

1 

2 

1 

3 
3 

1 
1 

3 
1 
3 



~1=1'"3i1i"'!l?7- (NOPS) 

CONTROL BOX (NOPS) 

No. -l! -,~$~jSE T Na 
fill~:ffi:-IS- PART N~ 

30 97253 
31 99712 
32 5523 61 1 41 
32 5523 61 1 43 

33 9670061408 
34 5523 61 132 
34 5523 61 134 

35 98935012 

35 98935024 

36 97 7 39 
37 5582 61 1 91 
38 9670061014 
39 9716060014 
40 95 103013 
40 95103019 

41 99776 
42 5523 61 131-2 
42 5523 61 133-1 

43 5431 72 1 1 8 
44 97159 
45 9710050008 
46 9642051014 
47 5523 61 991 
47 5523 61 993 
47 5523 61 994 

47 5523 61 996 

48 5640 1 2 201 
49 5340 61 260 

50 97702 

51 98101002 

52 97198 

53 98141001 

54 5330 61 11 5 

55 5523 61 260 

56 5290 61 633 

58 9642041014 

61 99308006 

62 5520 61 1 71 

63 5640 38 1 82 

-1:! 7'/ g /' 
SECT I ON 

-!:! 7 '/ " /':m:-5 1 s 52 3 z 6 2 1 
SECT I ON NUMBER'---------' 

* "'l - 1 O>llB~ iili1J\'<t' i:UH~ 1.., -c~ 11: 'It A.-0>-c' , t..., Hfl:'\ll""t'it:lt V t" < t!t5 ~' . 
When o r deri ng items mar ke d * , indi ca t e t h e se t numbe r 
because the y a r e availa ble o nly as a set . 

illlc\H~ f'IJ;/ 
~--~ COMPONENT PA RTS 
~~ - ~~'!!~ PTF08A( LY2> 

CE~3? 

~~'!I 1- i1i" lv 1- M 6 X 1 4 
/9 
t.Jn"-

CE~3? 

9:;..~9"1 BTB50C10 
522PF 

9:;..~9"1 BTB30C11 
522PFH 

7-1'!/f P3-63/E/SVB 
t.JJ"'-
~ ~ •:; 1- i1i " lv 1- M 6 X 1 0 
t ? tJ"t.l":;t M6 
1:;..1)"-9- FR-A220-7.5K 
1:;..1\"-9- FR-A220-7 . 5 
CE~3? 

/1~9- BKO-C1947H01 
i1i" ':J?l-
i1i" ':J?l-
CE~3? 

IJ~- L Y-4 DC24V 

TRANSFORMER ASSY 
TRANSFORMER ASSY 
COMPOUND TRANSFORMER 

TRANSFORMER ASSY 
CE~3? 

9:;..~9"1 BP211 L-6 
CE~3? 

)
0 0T?9- 375-207-101 
CE~3? 

IJ ~- S W 2 N IS 3 H 
CE~3? 

IJ ~- G 2 R- 21 2 S- V 
CE:,J3? 

CE:,J3? 

CE~3? 

9:;..:,J9"1 ASSY 
CE~3? 

J'-7-~:;.. 300MM 
CE:,J3? 

t'\":J:;t:,J" M4X10 

F C C J 17-" ') 1lv 9- L F 3 3 0 
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PA RT NAME 
Na 
RELAY SOCKET PTF08A(LY2> 
SURGE KILLER S1-B 
BOX 
BOX 

FOR CE SPEC . 
SOCKET BOL T M6X14 
COVER 
COVER 

FOR CE SPEC . 
TERMINAL BOARD BTB50C10 
522PF 

TERMINAL BOARD BTB30C11 
522PFH 

SWITCH P3-63/E/SVB 
COVER 
SOCK ET BOLT M6X10 
PLAIN WASHER M6 
INVERTER FR-A220-7.5K 
INVERTER FR-A220-7 . 5 

FOR CE SPEC. 
NOISE FILTER BKO-C1947H01 
BOX 
BOX 

FOR CE SPEC. 
STUD 
RELAY LY - 4 DC24V 
SPRING WASHER M5 
SCREW M5X10 
220V-240V 
220V-440V 
220V-440V 

FOR SWEDEN,SWITZERLAND 

FOR CE SPEC . 
STUD 
TERMINAL BLOCK BP211L-6 

FOR CE SPEC . 
CIRCUIT PROTECTOR 375-207-101 

FOR CE SPEC . 
RELAY SW2N/S3H 

FOR CE SPEC . 
RELAY G2R-212S-V 

FOR CE SPEC. 
RELAY SOCKET P2RF-08 

FOR CE SPEC. 
BRACKET 

FOR CE SPEC . 
TERMINA L BOARD ASSY 

FOR CE SPEC . 
EARTH WIRE 300MM 

FOR CE SPEC. 
SCREW M4X10 

FOR U. S.A . ,CANADA 
FCC NOIS E FILTER TOKIN - LF330 

FOR U.S . A.,CANADA 
BRACKET <FOR FCC FILTER) 

FOR U.S . A.,CANADA 
PIVOT 

FOR U. S . A. ,CANADA 

3 
6 

8 
1 
1 

1 

1 

1 

4 
4 

2 

4 
4 

2 

2 

1 

1 

1 

1 

1 

4 

4 

1 



CONTROL BOX (NOPS) 

1\'o. t-,~~<l!tjSET Nn 
lli!.r.•-1!1- PART tlt 

64 5523 31 1 54 

65 96 7 0060608 

66 9670081008 

67 9670083008 

68 53 41 74 081 

69 9642041214 
70 5522 61 255 

71 5522 61 256 

72 9670061608 

-tr? ~:~ ;/ 

SECT I ON 
-~r 7 ~ !1 :.-- i~t% 1 s s 2 3 z 6 2 1 
s E c T I 0 N NuMB E R L--------'-'----'1 

:~s.r~f3; I 
~.t/Jb~"t COM P 0 N E NT 
J " ? ,. '.:Jt· 

J' :J. Ij 1J, 1Jt9" L7 
'),.,, 1-;fi" ltd· M6X6 

J' :J.. IJ 1J, 1Jt9" L,. 
') 7 ':J 1- ;fi " Ill 1- M8X10 

J':). lj 1J , 1Jt9" L,. 
') 7 '.:1 1- ;t. " Ill 1- M8X30 

J' :J.. 'J 1J, 1Jt9" L,. 
J 1 :.0 7.1'.:1 f :,. - Ill 

CE:-.3? 
t'\"J:;t:.." M4X12 
iii" ':J77. 

CE:-.3? 
)9 

CE:-.3? 
') 7 ':J 1- ;fi " Ill 1- M6X16 

CE:-.3? 

*~-? 0>8~.1'1.1:tll1.r.~~ li;tii!f\... ~~ ~ itlvO>~. -u., ~ *~"t'tl:)tVt: < f!~ ~ ' . 
When o r dering !tens •a rk ed * ,i ndicat e the s e t nu• be r 
bec a use t hey are avai l able o nly as a set. 

PART NAME jljjll( 
PA R TS N4 O'ty 

BRACKET 1 
FOR U. S . A. ,CANADA 

SOCKET BO LT M6X6 1 
FOR U. S . A. ,CANADA 

SOCKET BOL T M8X10 1 
FOR U. S . A.,CANADA 

SOCKET BOLT M8X30 1 
FOR U.S . A., CANADA 

SEAL 1 
FOR CE SPEC . 

SCREW M4X 1 2 1 
BOX 1 

FOR CE SPEC . 
COVER 1 

FOR CE SPEC . 
SOCKET BOLT M6X16 4 

FOR CE SPEC . 
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4 

292 

-t? .h • /:.--'3:;..-jl:-i} 
SECTION · NUMBER 5523Z 6231 



~1:f"3ili"'.!l?~ 

(RYOBI 522PFH) 
CONTROL BOX 

5 

1 5522 61 181-1 
2 5522 61 185 
3 5522 61 183 - 1 
4 5524 61 619-1 
5 95115006 
6 95115005 
7 95123002 
8 95123003 

18 5522 61 182 
19 5522 61 184 
22 5290 61 633 

27 5523 61 252-1 
28 99711003 
28 99711004 

29 9670052008 
30 5523 61 251-1 
31 5430 22 217 

-!! 7 ~ g ;/'*~ ,.---------, I 5523Z 623 
S E C T I 0 N NUMB E R '---------=--=-----' 

* v-?0$g~--~~8~L~~-~~m~. ~'~*·~~XL~<~8~. 
When orde ri ng items marked* , indica t e t he set n umbe r 
because they are available only as a set. 

$&88j PART NAME 
md~· CO MPO NENT PAR TS • 

IWI!c 
O'ty 

1 
t.JI\"- COVER 1 

BRACKET 1 
MOTOR CONTROL BOARD 1 
POWER UNIT R88S-H306G 1 

I-"511\"-R88D-HS04-S1 SERVO DRIVER R88D-HS04-S1 3 
/J'"J MU825S-43 FAN MU825S-43 
t.J"-1-" FG8B GUARD FG8B 
;fi" '.!1?7-t.JI\"- BOX COVER 1 
t.JI\"- COVER 1 
J' - ~~-:; 300MM EARTH WIRE 300MM 1 

CE:J3? FOR CE SPEC . 
t.JI\" - COVER 1 

AC200V CURRENT RELAY K2CU - P0 . 5A-B 1 
AC230V CURRENT RELAY K2CU-P0.5A-H 1 

J' j. IJ t.J, t.J t 9" /.,. 'J FOR U.S . A . ,CANADA 
')'J'.!II-ili"Jld· M5X20 SOCKET BOLT M5X20 3 

BOX 1 
PLAIN WASHER 3 
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--------~----------------~~~y~/ 1!11'"3ili"'!l?t. 
< n:;7:Jt·? 'ltJ:; > 

CONTROL BOX 
(REMOTE CONTROL) 

SECTION 

294 

~~Y 3 /Ij:~ 
SECTION NUMBER 5523Z 6251 



~1*"3ifi"'!J?A. 
( J\ J ,. J 1- ') IJ't: J J ) 

CONTROL BOX 

5524 61 620 

2 5523 61 222 
3 5290 61 135-1 
4 97190 
5 98111003 
9 5663 61 615 

10 5523 61 224 
14 5524 61 811 
15 5524 61 621 
16 5523 61 223 
17 5523 61 221 
19 98721002 
20 98935027 
22 99779 
25 5290 61 633 

-!!?~ .. :;/ 
SECTION 

-e? ~" :;/iit-l5- 1 55 2 3 z 6 2 s 
S E C T I 0 N N U M B E R L---=..-=--=:...=..:;:._..:....=..:__---l 

*7-? 0)8B5HtJ11.W,'t:IUSilH, 't: il! ii:'\t/vO)'t:, -1: "J ~ ~~'t:IF.)tl- L" < t!;!; ~'. 
When ordering items marked* , ind icate the set nu~ber 
because they ar e available only as a set. 

fi6ol'l.i'\~/ PART NAME 11!1~ 
flilllt~~ COMPO NE NT PARTS Nn O'ty 
P- ROM'!J* ~~"J:;J*J\":;J REGISTER CPU BOARD(WITH P-ROM) 1 
1 4, 1 5 

BOX · COVER 1 

5 '\ \\ '" LABEL 
IJ!J- DSP1-DC24V RELAY DSP1-DC24V 6 
IJ v- My 4 D c 2 4 v RELAY MY4 DC24V 12 
I/0 ifi"-1-" IIO BOARD 1 

BRACKET 1 
P-ROM P- ROM 1 

REGISTER CPU BOARD 1 
!T -7" l!lt.lH"- CABLE COVER 1 

BOX 1 
7":;J!T":;J 2KMC15-1 SWITHCING REGULATOR 2KMC15-1 1 
5i:;J~51"1' BTB15LC3 TERMINAL BOARD BTB15LC3 1 
71'~'- ZGB-2203-01 NOISE FILTER ZGB-2203-01 1 
J' - /..~:;J 300MM EARTH WIRE 300MM 
CE~3? FOR CE SPEC . 
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1:!1'7"::..:1"3*3 

STATIC ELIMINATOR SECTION 

6 

3 

7 

296 

4 

-i!~:/ 3/lt~ 

SECTION NUMBER 5523Z 630 I 



STATIC ELIMINATOR 

5523 61 906 

1 5486 61 125 - 1 
2 9660050014 
3 9710050008 
4 9642051014 
5 5486 61 126-1 
6 5522 61 911 
7 9642050814 
8 91147 
9 98191 

1 0 5523 61 912 
11 5523 61 161 
12 9670061208 

-t?-7Vs;/ilt~ 1 
SEC.TION NUMBER 

55232 630 

*""'-? <Dlla81.1:tll181.'t'11:t~i!J!v~$11:-tt A-<D't', -u, ~:Z-~'t'iE:>tL-<:< t.::<!!<~'. 
When ordering i tems ~arked * ,indicate the se t nu~ber 
because they are available only as a set. 

~81.~~~ PART NAME 
m~~~ COMPONENT PARTS ~ 

im~ 
()'ty 

STATIC ELIMINATOR 1 

PLATE 1 
t'.!lt- M5 NUT M5 3 
1\":;t+.t"t.J":;t MS SPRING WASHER M5 10 
:t'\"J:;tZ-1" M5X10 SCREW M5X10 6 

PLATE 1 
1\"- BAR 1 
t'\"J~Z-1" M5X8 SCREW M5X8 1 
1\ 0 17°1\":Jt-" PZ-01 1 2 PIPE BAND PZ -01 12 1 
~17":JZ-1"3~3$:J91 200V STATIC ELIMINATOR 200V 1 
1\"- BAR 1 

PLATE 1 
~7'.!11-$"111t- M6X12 SOCKET BOLT M6X 12 1 
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-,"}.JOLJ­ -t!-7:/3/.-it 
SECTION NUMBER ~~~-__ 5523Z 650 I 

A!R BLO WER,S PRAY 
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AIR BLOWER , SPRAY 

N -~:.., ~ *-!OJjSET NQ 
0. !!581.$·~ PAR T Nn 

91340 

-t-;7:/g/ 

SECTION 
-t! ~ :/ g /1J't-i3" I 55 2 3 z 6 5o 
SEC TI ON NUMBER 

*."'f - ? ".>8~,\'l, l:l.Q!.E,~It.t>il!!l-~~ * tt..V".>~, -1:.., ~ "fi·~~t£)'(VC < t.::~ ~'· 
When ordering items marked *. , indica t e the set number 
because they are available only as a set. 

1 

1 5522 11 251 ili - A HOSE 1 
2 91192 /\":;..!-" 23 BAND 23 4 
3 56 4 0 8 2 1 0 3 1\ 0 17 ° P I P E 1 
4 90505 0 1J:;..7" P-16 0 -R I NG P-16 6 
5 5522 48 121 1\ 0 17° PIPE 2 
6 5 4 8 6 1 4 1 3 6 J A" Ill N 0 Z Z L E 3 
7 5486 14 137 t'.!ll- NUT 3 
8 548614 134- '2 A7°v- ili"T"1 SPRAY BODY 3 
9 5522 48 123 t-~a~" SET SCREW 3 

10 9710060008 l\"ai1"1J"a M6 SPRING WASHER M6 6 
11 9716060014 t?i1"1J"a M6 PLAIN WASHER M6 2 
12 5522 48 114 7"5?''.!11- BRACKET 2 
13 9660060014 t'.!l 1- M6 NUT M6 2 
1 4 9 6 7 0 0 61 6 0 8 '.) 7 '.!! 1- iii" Ill 1- M 6 X 1 6 S 0 C K E T B 0 L T M 6 X 1 6 6 
15 5520 48 111-1 A'T- STAY 1 
16 9684060608 t-~a~" M6X6 SET SCREW M6X6 2 
17 90553 0 1):;..7" P- 7 0-RING P- 7 3 
1 8 54 8 6 1 4 1 3 5 - 1 1\" Ill 7" VALVE 3 
19 5486 14 145 :~::;..1-"1\ 0 17° END PIPE 1 
20 91193 /\":;..!-" 26 BAND 26 1 
21 5523 48 1 12 ~1>'? - SHOWER 1 
22 9670084508 '.),.'.!11-ili"ful- M8X45 SOCKET BOLT M8X 4 5 1 2 
23 5522 48 147- 2 1JI\" - COVER 1 
24 95117 :SI;)~1JI\"- AP - B TERMINAL COVER AP - B 1 
25 95111 A1'.!17' Z- 15GW22B SWITCH Z- 15GW22B 1 
26 5522 48 148-2 7"??'';JI- BRACKET 1 
27 9710040008 l\"ai1"1J"a M4 SPRING WASHER M4 5 
28 9642043014 t~"Ja~" M4X30 SCREW M4X30 2 
29 9670061208 '.J?''.!/1-ili"~l- M6X12 SOCKET BOLT M6X 1 2 2 
30 9670063008 '.),.'.!11-ili"~l- M6X3 0 SOCKET BOLT M6X3 0 4 
31 5522 48 113-1 l\ 0 17°;ti1J: PIPE CLAMP 2 
32 91158 7°?7" 1/8 PLUG 1/8 5 

-~3~3~5~6~4~0~74~8~1~0~7~--~A~I-~'.!17'1~\~
0

~-----------------~S~T70~P~P~E~R-----------------------------3+0i II 34 5520 48 146 7"??''.!11- BRACKET 
35 5523 48 142 1J"11-" GUIDE 
36 9680060808 t-~a~" M6X8 SET SCREW M6X8 4 
37 9670062001 '.),.'.!11-ili"ful- M6X20 SOCKET BOLT M6X20 2 
38 5523 65 111 iliiii:SI"- HOLDER 1 
39 9670101608 '.),.'.!11-ili"ful- M10X16 SOCKET BOLT M10X16 2 
40 5523 48 152 ili~"3ili-7 SPARE FORK 1 
41 5523 48 153 1J5- COLLAR 2 
42 5522 48 142 ili~"37;t-7 SPARE FORK 6 
43 5523 48 151 ili~"3ili - 7 SPARE FORK 1 
44 5523 48 141 1J"11-" GUIDE 1 
45 9710080008 l\"ai1"1J"a M8 SPRING WASHER M8 2 
46 90920 77ot'.!ll- M8 DOMED CAP NUT M8 2 
47 5522 48 141 AT - STAY 1 
48 90706 77ot'.!ll- M6 DOMED CAP NUT M6 6 
49 97056 ~:;..7"/"o?- VFC106A RING BLOWER VFC106A 1 
50 9670082008 '.J?''.!/1-ili"ful- M8X20 SOCKET BOLT M8X20 2 
51 5562 82 101 J+7:SI- CONNECTOR 1 
52 5522 11 252 ili-A HOSE 1 
53 91 2 8 7 = ';J 7 ° Ill T B- 3 0- 3 21 N I P P L E T B- 3 0 - 3 2 1 1 
54 90904009 l\"fu7" YS301BF94N9CF VALVE YS301BF94N9CF 5X26 1 
55 90911025 ='.!17°fu 3/8 - 1/2 NIPPLE 3/8-1/2 1 
56 9648040814 lt?J+~" M4X8 SCREW M4X8 2 
57 91286 ?:;..7"fu TB- 30-324 ANGLE TB-30 - 324 1 
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:X:J' - J"OJ'-,l,/ 0 11 -

AIR BLOWER,SPRAY 

N -1! ., ~ ,z:q/ S E T N~ 
0. llll{fl,~~ PART N~ 

58 9411302500 
59 91285 
60 97?.1060008 
61 91284 
62 91283 
63 91282 
64 91278 
65 91289 
66 91277 
67 91288 
68 91279 
69 91281 
70 9642040614 
71 91113 
72 91112 
73 966405 0 014 
74 5640 22 314-1 
75 90911024 
76 5560 82 118 
77 9684040608 

-I!?Vs/ 
SECT I ON 

-tt? v a /&:~ 1 55 2 3 z 6 5o 
SECTION NUMB ER '---- ----' 

* '""'- '? o:>illl81Jit.II181J~IitsiJJ! V~~ ~tt..Vo:>~. -1!., HI~-IJ~i!)tVt: < t!'/5 ~'. 
When ordering ite~s marked* !indicate the set nu•ber 
because they are available on y as a set. 

811.\"~f.!;/ ~~*~ COMPONENT PARTS 

)/" TB-30-312 
E- 1};)7" E-6 
7.7°~;)7" TB- 30 - 311 
'J'.!l:J1>- TB- 30 - 310 
0 1};)7" T B- 30-306 
:J1>Jt- TB-30-304 
;t t IJ 1\\\ J T B- 3 0 - 3 2 3 - 2 
1\ 0 ?9" - 7 - 7. TB- 30-301 
t'.!lt- TB- 30 - 322 

1\" lv 7" T B- 3 0 - 3 0 9 

1\" :;, 1-" T 8- 3 1 - 3 1 4 
f3?t'.!lt- M5 

300 

PART NAME 
N~ 

TAPER PIN 3X25 
KNOB TB - 30-312 
E- RING E- 6 
SPRING TB - 30- 311 
WASHER TB-30-310 
0 - RING TB-30~306 
SHAFT TB - 30-304 
SCALE TB-30 - 323-2 
POWDER CASE TB- 30- 301 
NUT TB-30-322 
PACKING TB-31-303 
VALVE TB-30-309 
SCREW M4X6 
SPRAY CUP TB- 31-318 
BAND TB- 31 - 314 
WING NUT MS 
PLUG 
ELBOW 1/2-3/8 
HOSE NIPPLE 
SET SCREW M4X6 

imlt 
Q'ty 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
5 
1 
1 
1 
2 
1 
1 
6 
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I JY'?t, 
ACCESSORIES I"·"·" SECTION 

13 

302 

1:!7:/3/JI:-i} 
SECTION NUMBER 

5523Z 6601 

14 



J')"?t:;, 

ACCESSORIES 

-1? '"~ ~ ~-~g-/ S E T Na 
No. liilo\'Hlf~ PART Nn 

5430 83 100- 1 

1
-l:!~'la Y -t!~'la Y1!l=·'% I 5523Z 660 
SECTION SECT I ON NUMB ER'--..:.....:;.....:::....:=--=...__.:_~:.__-' 

*•-~ Q)~B.I'I.Iillt.\'l. ~It :a~ I.-~:!! *1t/vQ)~ , -\? '"~ ~ *~~i;I03tVC < t!~ ~'­
Whe n ordering items mar ked * ,indicate the set number 

. becau s e the y ar e available only as a se t. 

illl.\'l."':J:i;/ PART NAME 
~-~· COMPONENT PARTS ~ 

i!ll~ 
O'ty 

/ 0 5:;,~"'-~:;, ASSY PLUNGER CAN ASSY 2 
1 -1 0 

5430 83 210 - 3 7°7:;,~"~ - ~:;,~:;,~"~ ASSY PLUNGER CAN SHAFT ASSY 2 
1-9 

5522 25 170 ?7"J? ASSY CRANK ASSY 1 
33 - 36 

5522 65 220 J??"if"? ASSY TOOL PAN ASSY 1 
1 4,1 5 

1 5430 83 218 COVER 2 
2 90408 7.7-llliti" -Ill 3 I 8 STEEL BALL 3/8 4 
3 5430 83 213-2 HEAD 2 
4 5430 83 216-2 CAP 2 
5 5430 83 214-1 BUSHING 2 
6 5430 83 217 IJ:;,?"f-)l NUT 2 
7 5430 83 215-1 SPRING 2 
8 5430 83 111-1 ')J}'t HOLDER 2 
9 9723180008 C-IJ:;,?" C- 18 C-RING C- 18 2 

10 5430 83 115-1 ;t" t-n .. BOTTLE 2 
11 91494 ;t" t-Ill BOTTLE 2 
12 91531 GREASE PUMP 1 
13 91442 ::t1' Ill~":;, OIL GUN 
14 5522 65 221 TOOL PAN 1 
15 5522 65 222 MAGNET 2 
16 91423 O'.!!~?iti" ?11:;.,7 2. 5 HEXAGON KEY WRENCH 2.5 1 
17 91422 o'.!l~?iti"?ll:;,7 3 HEXAGON KEY WRENCH 3 1 
18 91421 o'.!!~?iti"?ll:;,7 4 HEXAGON KEY WRENCH 4 1 
19 91420 o'.!l~?iti"?ll:;,7 5 HEXAGON KEY WRENCH 5 1 
20 91425 O'.!!~?;t" ?11:;.,7 6 HEXAGON KEY WRENCH 6 1 
21 92702010 o'.!l~?iti"?ll:;,7 8 a:;,?" HEXAGON KEY WRENCH 8 LONG 1 
22 91418 T - 11:;.,7 13 T- HANDLE WRENCH 13 1 
23 91455 T-11:;.,7 19,L=300 T-HANDLE WRENCH 19 1 
24 91431 t-"71'J\" - ( - )100MM DRIVER (-)100MM 1 
25 91430 t-" 71' 1\" - ( + ) 1 0 0 M M DRIVER (+)100MM PLASTIC HANDLE 1 
26 91456 BALL POINT DRIVER H-5 .0 1 
27 91429 BALL POINT DRIVER 4 1 
28 91465 7.J\ 0 t (S ) 13X17 WRENCH 13X17 
29 91454 l.J\ 0 t 10X13 L140 WRENCH 10X13 L140 
30 5522 65 322 vi\"- LEVER 
31 5486 84 151-1 J')"?J"t;:.. "1>" WEDGE 4 
32 91434 J??"J\"J TOOL BOX 1 
33 90868 GRIP NR25 
34 5640 25 121 - 3 7-./\0j WRENCH 1 
35 9710100008 /\"~if"~"~ M10 SPRING WASHER M10 
36 9660100014 t'.!lt- M10 NUT M10 1 
37 90532001 J 7- " Ill P H - 3 NOZZLE PH-3 1 
38 91468 WRENCH 7X8 1 
39 5524 65 12 1 -1 SPANNER 
40 5522 65 131 o-5 - t-'JI\7."~ ~"?" ROLLER REMOVER 2 

CE~3?, 522PF FOR CE SPEC,522PF 
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7-)0 ,)0 ~t~~h~~9-

TAPE lNSERTER,PRESET COUNTER 

~~ 
~ 
9 

SECTION 

304 

-t!7Y3/3:-i} 
SECT ION NUMBER 

5522Z 6801 



-t:!?:'/a:--:m:-5 I 
SECTION NUMBER 

5522 Z 680 

TAPE INSERTER,PRESET COUNTER •v-,G~~~-~~~~-~~~-~~G~. ~~~*~~ax~~<~~~. 
When ordering items marked * ,indicate the set number 
because they are available only as a set. 

No. ~ " ~ *~ / s E T Nn 
liBJI.*~ PART rJ~ 

!Hl~s~; 
.ltlil<*.£1 COM P 0 N EN T PARTS 

PART NAME ~'ll!c 
NQ Q'ty 

5522 61 930-2 -r - )0-(:.0t:t-9- TAPE INSERTER 1 
1-20 

5522 61 940-1 ) 0 ~~~~~t 0 -~h~;)9- PRESET/REPEAT COUNTER 1 
1-5,20 

5522 61 960-1 -r - / 0 1:.0t:t-9-1:.0t:t - ~3;) TAPE INSERTER 1 
6-19 

1 5290 61 941 h~:.-9- DC24V COUNTER DC24V 1 
2 5522 61 511 /"77':J ~ BRACKET 1 
3 9710040008 1\":;tt:t"h":;t M4 SPRING WASHER M4 2 
4 9642041014 t'\"J:;t~" M4X10 SCREW M4X10 2 
5 9642062214 t'\"J:;t~" M6X22 SCREW M6X22 2 
6 5290 61 961 "j - )0-(;)tj - 9 - ili:.091 TAPE INSERTER BODY 1 
7 5290 61 965 r- t.. ARM 2 
8 9672106514 o'Jh7ili" l!J ~ M10X65 HEXAGON BOLT M1 0 X65 2 
9 5290 61 964 -r-)0 illl!J9"- TAPE HOLDER 1 

10 5290 61 963 'J-) 0 h"-(~" TAPE GUIDE 1 
11 9716100014 t?t:t"h":;t M10 PLAIN WASHER M10 6 
12 90680 t:t?l\":;t R-21 CONED DISC SPRING R-21 6 
13 9662100014 t'H M10 NUT M10 6 
14 9642030614 t'\"J:;t~" M3X6 SCREW M3X6 6 
1 5 9716030014 t?t:t"h":;t M3 PLAIN WASHER M3 2 
16 5522 61 512 - 1 J"57':J~ BRACKET 1 
1 7 5560 61 932-2 /"77':J~ BRACKET 1 
1 8 9670061208 ') 7 ~ ~ ;fi \\ J(J ~ M6X12 SOCKET BOLT M6X12 2 
19 9670081608 ') 7 ~ ~ iii " Ill t- M8X16 SOCKET BOLT M8X16 2 
20 9710060008 1\":ltt:t"h":;t M6 SPRING WASHER M6 2 
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NOPS INCHING BOX 

i 
I 

~ 

SECTION 

306 

-t!~Y:~/.-lt 

SECTION NUMBER I· 5523Z 690 I 

4 



NOPS INCHING BOX 

-e "' ~ *~j S E T tic No. lia.l\',~~ PART No 

552 2 61 521 

5 5 2 2 61 5 2 7 

5522 61 5 28 

5523 61 520 

1 5522 61 123 
1 5522 61 126 

2 5522 61 144 
4 96596 
5 96606 

5 96607 
6 96 5 97 
6 98332014 

7 5 522 61 15 1 
9 96 42 0 5 1014 

10 9 71 00 5 0008 
11 5522 61 5 22 
12 552 2 61 5 23 
1 3 55 2 3 61 801 - 2 
1 3 5 5 23 61 802-1 

14 9 8 9 3 0 

-t! ~:/s :.-' 

SECT I ON 

-1!?:/g ;/*~ I 
SECTION NU MBER 

5523 Z 690 

*v-,0~£~e,g~~~~~~~*V~0~. -u"' • *•~~x~~<~a~. 
When ordering i~e•s •ar ked * ,ind i cat e t he set nu• be r 
because they are availab l e only a s a s e t. 

81!£:8f.l;j 
a~*~ COMPONENT PARTS 

PART NAME filn 
N~ o·~r 

INCHING BOX ASSY 1 

INCHING BOX 1 
CE:J3? FOR CE SP E C. 

INCHING BOX 1 
CE:J3? FOR CE SPEC . 

NOPS-INCHING BOX 1 

PANEL 
P AN EL 

CE:J3? FOR CE SPEC. 
BOX 1 

'J..1'!H AH22SFG - 1 0 SWITCH AH22SFG-10 1 
J..1~7 AVLW322T20D - R- T SWITCH AVLW322T20D-R-TK676 1 

CE:J3? FOR CE SPEC . 
}..1~7 AVLW422T20D-R - T SWITCH AVLW422T2 0 D- R-TK676 1 
}..1~7 AH22SFR,..10 SWITCH AH22SFR-1 0 1 
J..1~7 AH22-SFB10(?o) SWITCH AH22-SFB1 0 (BLACK) 1 

CE:J3? FOR CE SPEC . 
SWI T CH COVER 

t'\":J~:J " M5X1 0 S CREW M5X10 2 
1\":itiJ"tJ " ;;t M5 SPRING WASHER M5 2 

DUC T 1 
PLUG FOR MC8 1 

P - ROM (522PF> P-ROM (522PF) 1 
P- ROM (522PF) P-ROM <522PF> 1 

CE:J3? FOR CE SPEC 
?'J/ 0 LSPD - 28R LAMP LSPD-28R 1 
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1,.,.., 
SECTION 

1! 7 ~ 3 ;..-Jl:-i} ER I 
SECTION NUMB 5523Z (O PS) I M·-

COVER (OPS) 

~-~--~ ~~4--J 
' . ' 
' "' ' ' ' ' ' ' ' . ' 
' ' ' ' L ___________ . 

.! 
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t.ll\"- COPS) · 
SECTION SECT I ON NUMBER'------ - --' 

COVER (OPS) * v-?~$~tl•~~tl~~~~~-~~~~ t,~$•~a~~~<~a~. 
When ordering i tems marked * ,indicat e the set number 

1

-1! 7 ~ .. :,/ -1! 7 ~"' :.;-:m:~ I 55 z 3 z 71 o 

t__ _ _______________ _!_ beca us e Lhey are avai I able only as a set. 

t ., ~ ii~j S E T Na 
No. &Hid~ ~ P A R T Nn 

1 5522 71 116 

1 5522 71 116 

2 9670061208 
3 5523 72 114 
4 5290 74 087-1 
5 5523 74 111-1 
5 5523 74 117 - 1 

6 5523 72 113-1 
7 9670052008 
8 5523 72 1 11-1 
9 5486 78 314-2 

10 5512 71 114 
10 9652050803 
11 91347 
12 9642041614 
13 5290 61 135-1 
14 96600400 14 
16 97160 40014 
17 5523 61 114 
17 5523 61 117 
18 5522 72 112 
19 90703 
21 91920 
22 91918 
23 9670061008 
24 5522 71 124 

24 5522 71 511 

24 5522 71 515 

24 5522 71 521 

24 5523 71 11 1- 1 
24 5523 71 121-2 

522PF 

522PFH 
')7-;Jrili"Jld· M6X 1 2 
t.li\"-
?'\" Jll 

CE~3~ 
t.l/\"-
') 7 ':J t- m " 111 t- M 5 x 2 o 
t.ll\"-

PART NAME 
Nn 

BRACKET 
522PF 

BRACKET 
522PFH 

SOCKET BOLT M6X12 
COVER 
LABEL 
PLATE 
PLATE 

FOR CE SPEC . 
COVER 
SOCKET BOLT M5X20 
COVER 

?'\"~ LABEL 
/\"1:.or":J:j(~"')r/\"':J*M5X8 SMALL BINDING SCREW M5X8 
t-5~:J:j(~" M5X8 SCREW M5X8 
73?1\"::.0 B-100-6 HINGE B-100-6 
t'\":J~~" M4X16 SCREW M4X16 
?'\"~ LABEL 
t':Jr M4 NUT M4 

{::.0~"7-,- C522PF) INDICATOR C522PF) 
{::.0~"7 - ,- ( 522PFH) INDICATOR C522PFH) 
t.J/\" - COVER 
Ut':Jr M6 U-NUT M6 
';J~t.l17" PLATE 
';)~~ KNOB 
')7-;Jrili"~r M6X10 SOCKET BOLT M6X 1 0 
t.ll\" - ( 1\::.0 7::.0 r ~ 1H: :J ::.0) C 0 V E R ( REM 0 T E C 0 NT R 0 l) 
522PF 522PF 

t.ll\"- COVER 
522PFH 522PFH 

t.J/\"- COVER 
CE~3~,522PFH FOR CE SPEC.522PFH 

t.ll\"- COVER 
/\:.07:.0r~~f:J:.0,522PFH REMOTE CONTROL , 522PFH 

t.J/\" - C522PF> COVER (522PF) 
t.J/\"- (522PF) COVER (522PF) 
CE~3~ FOR CE SPEC. 

Mllc 
Q'ty 

21 

23 

2 
1 
2 
1 
1 

3 

1 
37 
37 

2 
1 2 

1 5 
1 2 

1 
1 
1 

23 
1 

1 

1 

1 
1 

~2~5~~5~5~2~2~7~4~1~1_4~---/~
0

~v~-~r~--------------~P~L~A~T~E~--------------------------~2 • 
522PF 522PF 

2 5 5 5 2 4 7 4 1 1 3 ? '\ " Ill L A B E L 2 
522PFH 522PFH 

26 9660050 01 4 t':Jr M5 NUT M5 3 
27 971 0 0500 08 1\":j(i.t"t.J";;t M5 SPRING WASHER M5 3 
28 90652 GS-~::.07" GS-5 GS-RING GS - 5 6 
29 5522 71 112 t.JI\" - COVER 1 

522PF 522PF 
29 5522 71 122 t.ll\" - COVER 1 

CE~3~ FOR CE SPEC . 
29 5522 71 125 t.JI\" - COVER 

/\:.07:.0r~ 1H:J:.O REMOTE CONTROL 
29 5522 71 512 t.l/\"- COVER 1 

522PFH 522PFH 
29 5522 71 516 t.l/\" - COVER 

CE~3~,522PFH FOR CE SPEC . 522PFH 
30 9652051203 r?~:J:j(~" M5X12 SCREW M5X12 4 
31 9670051001 ')7-;Jt-ili"~r M5X10 SOCKET BOLT M5X10 3 

/\:.o7:.or~~fJ:.O REMOTE CONTROL 
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1ll\"- (OPS) 

COVER (OPS) 

No. ·1: 7 ~*~/SET No 
611 .r.1!i' -t:t PART No 

32 90164 
33 5522 71 113-1 
33 5524 71 121 

34 9648031014 
35 9660030014 
36 9716030014 
37 9710030008 
38 5522 71 151 

38 5522 71 156 

38 5522 71 161 

38 5522 71 551 

38 5522 71 555 

38 5522 71 561 

39 5522 71 152 

39 5522 71 157 

39 5522 71 162 

39 5522 71 552 

39 5522 71 556 

40 5522 71 114 

40 5522 71 514 

40 5522 71 514 

41 9652040608 
42 5522 71 154 

42 5522 71 154 

43 5523 71 153 
43 5523 71 154 
44 9652041008 
45 5523 71 131-1 
45 5523 71 132 

45 5523 71 134-1 

46 5522 71 132 
47 5522 71 273 
48 5640 71 304-1 
49 9670051201 
50 5523 71 141 
50 5523 71 146 

51 9670124008 
52 5522 71 143 

I"" ?V. y ..,.,, , YlJI<r I 5523Z 710 I 
SECTION SECTION NUMBER 

*~-~~$·~~-~~~~~~~*~~~~. ~7 ~*·~~~~~<~~~ . 
When orderin g it ems mark e d *, indicate th e set nu111ber 
bec ause they are a vailable only as a set. 

~~¥~/coMPONENT PARTS 

IJ J? \\ 
IJ J? \\ 

if7J~;;.J" M3X10 
t'.!ll- M3 
t7if"1l"~ M3 
l\":ftif"1l"~ M3 
1)}\" -

522PF 

522PF 
1)1)"-

CE;;.J3? 
1)1\"-

522PFH 
1)}\"-

CE;;.J3?,522PFH 
1)1)"-

1\ J 7 J t-? IJ 'E J J, 52 2 p F H 

522PF 
1)}\"-

1)]\"-

CE;;.J3? 
1JJ\"-

522PFH 
nn"-

CE:J3?,522PFH 

522PF 

CE:J3? 

522PFH 
t-57-J~:J" M4X6 
7" 57'.!1 t-

522 P F 

522PFH 

I'-77-J~;:.J" M4X10 
1ll\ \\ -
1)1\"-

1JJ\"-
CE:J3? 

IJ J? \\ 

1JJ\"-

1JJ\"-
1ln" -

CE;s13? 

7.51'.!1 I-" 
522 P F 

310 

PAR T NAME 
No 

KNOB 
RING 
RING 

REMOTE CONTROL 
SCREW M3X10 
NUT M3 
PLAIN WASHER M3 
SPRING WASHER M3 
COVER 
522PF 

COVER (REMOTE CONTROL) 
522PF 

COVER 
FOR CE SPEC . 

COVER 
522PFH 

COVER 
FOR CE SPEC.522PFH 

COVER 
REMOTE CONTROL,522PFH 

COVER 
522PF 

COVER 
REMOTE CONTROL 

COVER 
FOR CE SPEC . 

COVER 
522PFH 

COVER 
FOR CE SPEC . 522PFH 

PLATE 
522PF 

PLATE 
FOR CE SPEC. 

PLATE 
522PFH 

SCREW M4X6 
BRACKET 
522PF 

BRACKET 
522PFH 

PLATE <522PF) 
PLATE (522PFH) 
SCREW M4X10 
COVER 
COVER 

REMOTE CONTROL 
COVER 

FOR CE SPEC . 
RING 
STUD 
COVER 
SOCKET BOLT M5X12 
COVER 
COVER 

FOR CE SPEC. 
SOCKET BOLT M12X40 
STUD 
522PF 

11!1~ 
Q'ty 

3 
3 
3 

12 
1 2 
1 2 
1 2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

7 
2 

1 
1 
6 
1 
1 

1 
6 
1 
2 

2 
2 



1ll\" - (OPS) 

COVER (OPS) 

-u OJ ~-~~~SET No. 
No. !iB.?o:l!>~ PART Na 

52 5524 71 153 

53 5523 11 413 - 1 
54 9670083508 
55 9670082008 
56 552311 411 
57 5486 76 517 
58 9670101608 
59 5523 71 313-1 
59 5523 71 316 . 
60 9652030603 
61 5523 11 414-1 
62 9670062508 
63 552311 412 
64 5523 71 173 
64 5523 71 174 

65 5523 71 282 
66 5523 71 311-2 
66 5523 71 314-1 

67 5523 74 124 
68 5523 71 312-1 
68 5523 71 315 - 1 

68 5523 71 317 

70 5522 71 115 
71 9670062008 
72 5523 74 131 
72 5523 74 133 
73 5290 61 633 

74 5523 61 633 

75 90643 

76 9642041014 

78 5290 74 083 
79 5523 74 138 
81 9716050014 

82 5486 61 642 

I"· h ~ ... "'"~lll"l I 5523 0 I SECTION SE CTIO N NUMBER z 7 1 

•·-,~$=~••~~·•~~~*~~~~. ~7~~~~•x~~<~•~. 
When order ing items marked * , ind icate the set number 
because they are available only as a set . 

$&8•; PART NAME 
+lht'll'i.fJ· C 0 M P 0 N E NT PART S Na 

~9~~" STUD 2 
522PFH 522PFH 

7"o':J? BLOCK 1 
') '7 ':J ~ ;fi " IH M 8 X 3 5 SOCKET BOLT M8X35 2 
') '7 ~ 1- iii " Ill ~ M 8 X 2 0 SOCKET BOLT M8X20 4 

STEP 1 
STUD 2 

') '7 ~ ~ ;fi" Ill ~ M 1 0 X 1 6 SOCKET BOLT M10X16 2 
1J )\ \\ - ( 5 2 2 p F) COVER (522PF> 
1JI)"- (522PFH) COVER (522PFH) 

SCREW M3X6 3 
7" o':J? BLOCK 
') '7 ':J r ;fi " lv ~ M 6 X 2 5 SOCKET BOLT M6X25 2 

STAY 1 
1JJ)"- COVER 1 
1JI)" - COVER 1 

REMOTE CONTROL 
1JI)"- COVER 
1JI)"- COVER 1 
t.ll\"- COVER 1 

CEV3? FOR CE SPEC. 
PLATE 1 

1JJ\" - COVER 
1JI)" - COVER 1 

CEV3? FOR CE SPEC . 
COVER 1 

REMOTE CONTROL 
7" o':J? BLOCK 1 
') '7 ':J ~ iii " lv ~ t-16 X 2 0 SOCKET BOLT M6X20 1 
?'\"Ill < 'J7" "J > LABEL (JAPANESE) 1 
? '\ " Ill ( I""( 7 " "J ) LABEL (ENGLISH) 1 
1' - ~E"J 300MM GROUND WIRE 300MM 3 

CEV3? FOR CE SPEC . 
r-~~"J 700MM GROUND WIRE 700MM 1 

CEV3? FOR CE SPEC. 
TOOTHED LOCK WASHER B5 20 

CEV3? FOR CE SPEC. 
t'\":J~V" M4X1 0 SCREW M4X10 10 
CEV3? FOR CE SPEC . 

5'\" Ill LABEL 
7 '\\\Ill LABEL 1 

PLAIN WASHER M5 9 
REMOTE CONTROL 

GROUND WIRE 450MM 1 
CEV3? FOR CE SPEC . 
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NOPS) I M·- , 
COVER (NOPS) 1"""", SECTION 

-1!7:-- 3 /II:~ ER 
SECTION NUMB 

05 

®~~ 

312 

70 



tJI\"- <NOPS) 

COVER (NOPS) 

NQ -e -; ~ ;al:.f:tj S E T Nn 
$.1'/,a';~ PART Na 

1 9652040603 
2 5640 71 304 - 1 
3 5523 72 210 
3 5523 72 213-1 

5 9652050603 
6 90164 

' 7 9670051001 
8 90652 
9 5512 71 1 14 
9 9652050803 

10 5523 72 132 

11 5523 72 1 35 - 1 
11 5523 72 136 

12 5523 72 133-1 
13 5523 72 134- 1 
14 9660050014 
15 9710050008 
1 6 9670061008 
17 5523 72 154 
18 5522 72 223 
19 5523 72 1 71 
20 967 0 081208 
21 5523 72 143 
22 5523 72 1 53 
23 9660060014 
24 5523 72 14 2 
25 5523 72 1 62 
26 5523 72 152 
27 9670061208 
28 9670051008 
29 5523 72 161 
30 5523 72 141 
31 5522 74115 

31 5524 74114 

32 5290 74 082 
33 96 4 8031214 
34 5522 71 623 

34 5523 71 223 
34 5524 71 121 

35 92308001 
36 9716030014 
37 9710030008 
38 9660030014 
39 5522 71 410 
39 5522 71 610 

39 5522 71 615 

39 5523 71 210-1 

39 5523 71 212-1 

-I?~Ys/ 

SECTION 

-1? ? Y !l / ;(fi:~· r ---::------::--..,.---,---::--
1 5523Z 720 

SI':CT I ON NUMBER 

*. ~ -~ o.>tl~,\\',liJltJ'I,-ciHJill'lt..--ct! il:it..VO)'t:, t., Hl\:.f.i· -cjj:)t t..--c < t.::t5 ~•. 
Whe n ordering items ma rk e d "It; , indica~c the set nu mb er 
b ec ause th ey ar e ava il abl e o nl y as a set . 

tJI\"-
tJI\"-
tJI\"-

CE:J3? 

'}'J':Jrili"Jld' M5X10 
GS- 1J-:J7" GS - 5 
I\"1-:Jt-"J:ft:J"'Jt-I\"'.!I'I'M5X8 
t-57.J:ft:J" M5X8 

CE:J3?1tJ"1 
tJI\"-
tJI\" -

CE:J3? 

t'.!l t- M5 
1\":ftij"tJ":ft M5 
'}'J':J t-ili" Ud- M6X 1 0 
tJI\"-

1JI\"-
') 'J ':J t- iii" Ill t- M 8 X 1 2 

t':Jt- M6 
?"5'J':JI-

') 'J ':J t- iii " ltd- M 6 X 1 2 
') 'J ':J t- iii " Ill t- M 5 X 1 0 
tJI\" -
tll\"-

522PF 

522PFH 
5 '\"Ill 
l17J;jt:J" M3X12 
IJ -:J 7" 
522PFH 

t- \\ J' IJ -:J 7\\ ( 52 2 p F ) 
IJ -:J7 \\ 

n -:J ,.. " Jll A - 2 5 o - 4 - 2 

l\";jt+J"1J";jt M3 
t'.!lr M3 

tJI\"-
522PFH 

1JI\"-
CE:J3?,522PFH 

1JI\"-
522PF 

tJI\" -
CE:J3? 
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PART NAME 
Na 
SCREW M4X6 
COVER 
COVER 
COVER 

FOR CE SPEC . 
SCREW M5X6 
KNOB 
SOCKET BOLT M5X1 0 
GS-RING GS - 5 
SMALL BINDING SCREW M5X8 
SCREW M5X8· 
PLATE 

EXCEPT CE SPEC . 
COVER 
COVER 

FOR CE SPEC . 
STUD 
STUD 
NUT MS 
SPRING WASHER M5 
SOCKET BOLT M6X10 
COVER 
STUD 
COVER 
SOCKET BOLT M8X12 
BRACKET 
STUD 
NUT M6 
BRACKET 
STUD 
STUD 
SOCKET BOLT M6X12 
SOCKET BOLT M5X10 
COVER 
COVER 
PLA TE 
522PF 

PLATE 
522PFH 

LABE L 
SCREW M3X12 
RING 
522P FH 

RING (522PF) 
RING 

REMOTE CONTROL 
HANDLE A-250 - 4-2 
PLA I N WASHER M3 
SPRING WASHER M3 
NUT M3 
COVER (REMOTE CONTROL) 
COVER 
522PFH 

COVER 
FOR CE SPEC . 522PFH 

COV ER 
522PF 

COVER 
FOR CE SPEC . 

2 
2 
1 
2 

5 
1 
1 
2 

59 
48 

2 

3 
3 

1 7 

2 
1 
2 

1 
1 
1 
2 

10 
2 
1 

2 

2 

3 
12 

2 

2 
3 

3 
9 

1 4 
1 4 

1 
1 

1 



tJ 1\" - < N 0 P S > 

COVER (NOPS) 

40 5522 71 233 
41 5523 71 232 
42 5523 71 241 
42 5523 71 242 

42 5523 71 641 
42 5523 71 642 

42 5523 71 643 

43 5560 71 203 
44 95338 
45 9710040008 
46 9642041214 
47 5522 71 116 

47 5522 71 116 

48 5523 71 233 

48 5523 71 234 

48 5523 71 235 

49 5523 74 107 
50 9670051201 
51 5522 74113 

51 5524 74112 

52 5523 71 250 

52 5523 71 253 

52 5523 71 650 
52 5523 71 655 

52 5523 71 660 

53 5522 71 234 
54 5522 71 143 

54 5524 71 153 

55 9670124008 
56 5522 71 232 

57 5522 71 118 

58 5523 71 350-3 
58 5523 71 354-1 

58 5523 71 380 

59 5523 74 125 
60 5523 71 362-1 
61 92310002 
62 9642030614 
63 5523 71 352 

-tr:7:/s:/ 
SE CTI ON 

t 7 v " :/ifi:-15- 1 s s 2 3 z 7 2 o 
SECTION NUMBER 

* ~-? q_)§B,\M:tlllZ.~I:Ulili!L- ~:'! :f'l.l:/vq_)·c, -t: '"' H!'i~-cit)(V~ < t!'t! ~'. 
When ordering items marked *, i nd i cate the set numbe r 
because they are available only as a set. 

IIBJ1.~f~/ 
~-·· COM PONEN T PARTS 

tJJ\"- (522PF) 
tJ 1\" - ( 5 2 2 P F ) 

CE:J3? 
tJI\"- (522PFH) 
1J J\" - ( 5 2 2 P F H ) 

CE:J3? 
tJ 1\ \\ -

7d'~'f WK244XP-2U 
1\"~t.t"tJ"~ M4 

522PF 

522PFH 
tJn"-
522PF 

tJI\"-
522PFH 

tJJ\"-

') ;- '.!.11· iii " lVI- M 5 X 1 2 

522PF 

522PFH 
tJ 1\\\ -

522PF 
tJJ\"-

CE:J3? 
tJJ\"- (522PFH) 
tJ J\" - ( 5 2 2 P F H ) 

CE:J3? 
tJ 1\\\ -

522PF 

522PFH 
') ;- •;Jt- iii " lVI- M 1 2 X 4 0 

522PF 

522PF 
tJI\"-
tJJ\"-

CE:J3? 
tJJ\"-

1-"J'•J::..?" 

t'\"J~:J" M3X6 
?"5;-·~~--
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PART NAME 
Nn 

STUD 
STUD 
COVER (522PF) 
COVER (522PF) 

FOR CE SPEC . 
COVER (522PFH) 
COVER (522PFH) 

FOR CE SPEC . 
COVER 

REMOTE CONTROL 
PLATE 
SWITCH WK244XP-2U 
SPRING WASHER 1'14 
SCREI~ M4X12 
BRACKET 
522PF 

BRACKET 
522PFH 

COVER 
522PF 

COVER 
522PFH 

COVER 
REMOTE CONTROL 

PLATE 
SOCKET BOLT M5X12 
PLATE 
522PF 

PLATE 
522PFH 

COVER 
522PF 

COVER 
FOR CE SPEC. 

COVER <522PFH} 
COVER (522PFH) 

FOR CE SPEC. 
COVER 

REMOTE CONTROL 
STUD 
STUD 
522PF 

STUD 
522PFH 

SOCKET BOLT M12X40 
BRACKET 
522P F 

STUD 
522 PF 

COVER 
COVER 

FOR CE SPEC. 
COVER 

REMOTE CONTROL 
PLATE 
RING 
MAGNET CATCH TL-76-AL-F 
SCREW M3X6 
BRACKE T 

1 
1 
1 
1 

1 
1 

3 
3 
6 
6 

1 5 

16 

1 

1 
2 
1 

1 

1 

1 

9 
2 

2 

1 

1 

1 

2 
1 



1JJ\" - (NOPS) 

COVER <NOPS) 

64 5524 71 460 
65 5640 71 249 
66 5523 71 272 - 1 
66 5523 71 280 

67 5290 44 191 
. 68 5524 71 462 
69 9684060608 
70 5523 71 292 
71 5523 71 353 
72 9652051 00 3 
73 5523 71 381 
74 5522 7 1 133 
75 5523 74 123 
75 5523 74 128 
76 5523 72 145 
77 5523 74 132 
77 5523 74 134 
78 5523 74 135 
79 5523 32 136 
81 5486 61 643 

82 90643 

83 9642041014 

84 9660040014 

86 98303001 

86 98303001 

87 9642031614 
87 96420325 14 

88 529 0 7 4 087-1 
89 5522 74 131 
89 5522 74 1 32 
89 5522 74 1 33 
90 5290 74 075 

91 5522 72 212 
92 5522 72 213 
94 9716050014 

95 5524 71 273 

96 5523 32 337 

97 5524 71 274 

98 9648041014 

99 9716040014 

100 5522 72 2 19 

-t! ~ Y a Y~~ r--------, I 5523Z 72 0 
SECT I ON NUMBER'----------' 

* ..,.._? o:>llll.foli111.1'1. ~l.ttltbl Vt>f! 11: itA.o:>~, -tr "' ~ :llf~-ct£:S{Vt: < t!<'5 ~'. 
~hen ordering ite•s •nrked * !indicate the set nu~ber 
because th ey are available on y as a set. 

fil!t?a.1!if*j 
tA'Iill:*~ COMPONENT PARTS 

PART NAME 
Na 

PLATE 1 
PLATE 

1JI\"- ASSY COVER ASSY 1 
1JI\" - ASSY COVER ASSY 1 

REMOTE CONTROL 
COLLAR 1 
CAM 1 

t-J~~" M6X6 SET SCREW M6X6 1 
1JJ\" - COVER 1 

PLATE 
SCREW M5X10 4 
COVER 

IJ :J? " BRACKET 
PLATE (522PF) 

7°v -t- (522PF H) PLATE <522PFH) 
7"57':Jt- BRACKET 1 
7 '\ " Jv < 'J 7" :J > LABEL (JAPANESE) 1 
7 '\ " Jv < I 17" :J > LABEL (E NGLISH) 
5'\" Jv LABEL 1 

PLATE 1 
J>-~t.?:J 150MM EARTH WIRE 150MM 3 
CE~3? FOR CE SPEC . 

TOOTHED LOCK WASHER B5 1 2 
CE~3? FOR CE SPEC . 

t'\" J ~~" M4X10 SCREW M4X10 8 
CE~3? FOR CE SP EC . 

t'J t- M4 NUT M4 6 
CE~3? FOR CE SPEC . 

"}.-f';)'f S845B20 SWITCH S845B20 2 
CE~3? FOR CE SPEC . 

~-f'J'f S845B20 SWITCH S845B20 1 
CE:J3?11J"1 EXCEPT CE SPEC . 

t'\"J~:J" M3X16 SCREW M3X16 2 
t'\"J~:J" M3X25 SCRE W M3X25 2 

CE:J3? FOR CE SPEC . 
LABEL 2 

7 '\ " Jv < o • 2 5 > LABEL <0. 25) 
7 '\" lv < o . 3 > LABEL (0 . 3) 1 
-:;~ '\ " Jv < o . 5 > LABEL (0 . 5) 1 
Fcc -:;~ '\" Jv FCC LABEL 1 

FOR U. S . A., CANADA 
STUD 
STUD 

t7iJ"1J"~ M5 PLAIN WASHER M5 9 
REMOTE CONTROL 

BRACKE T 1 
REMOTE CONTROL 

COLLAR 1 
REMOT E CONTROL 

BRACKET 1 
REMOTE CONTROL 

tt?J~~" M4X10 SCREW M4X10 6 
522PFH 522PFH 

t?tt"1J":;t M4 PLAIN WASHER M4 6 
522PFH 522PFH 

PLATE 1 
CE:J3? FOR CE SPEC . 
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I nt":>M" ­
SAFETY COVER 

~
1 10 

9 0 
5 

, .. ?Yo> 

SECTION 

316 

-t!? Y3 /·~ 
SEC T ION NUMBER 5523Z 730 I 



S'AFETY COVER 

No. -t!, HIF~jS E T Nt 
~~·4t PART No. 
5522 11 920 

2 9138 2 
3 5522 73 113 
4 5523 73 121-2 
5 5522 73 136 

5 5522 73 136 

6 9716060014 
7 9710060008 
8 9670061208 
9 95338 

10 9710040008 
11 9642041214 
12 5523 73 122 
13 9716030014 
14 97100 3 0008 
15 9642030814 
16 9642030614 
17 92 310003 
18 96840 6 0608 
19 5522 73 112 
20 5560 73 1 04 
21 5290 74 082 
22 5523 73 123 -1 
23 91396 
24 9642031214 
25 91917 
26 9648030614 
28 92310006 
29 5522 73 322 -4 
30 9670061008 
31 9670062508 
32 5522 73 333 
33 9670051608 
34 5522 73 321 -1 
35 5522 73 311 -3 

35 5522 73 314 

35 5524 73 211-1 

36 5522 74 121 

37 90730 

38 5522 73 143 
39 5522 73 142 
40 5522 73 121 -1 
41 5522 73111 - 3 

41 5522 731 14 

41 5522 7 3 611-1 

42 9670085008 
43 9660080014 
44 5640 73 135 

-1!7~gY 

SECTION 

-1!7~;~ Y1f-:i} I 
SECTION NU MBER 

5523z 730 

*""- 'J o:>86,?.1;1.1$181,~C:UJill!Vt:ti 11: ttA-o:>~, -t! ., ~ *-IS~tl:)tVt: < f!~ ~'­
When ordering Items •arked * , indica te th e set number 
because they are available only as a set. 

8~£0j PART NAME 
ttlit•~ COMPONENT PARTS Net 

1\ :.d·" Ill A S S Y HAN D L E A S S Y 1 

J"67~ C-30-RK-20 RUBBER FOOT C-30-RK-20 2 
PIN 5 

t.ll\"- COVER 1 
PLATE 5 

522PF 522PF 
PLATE 6 

522PFH 522PFH 
t:;~iJ"t:J"~ M6 PLAIN WASHER M6 4 
1\"~iJ"t:J"~ M6 SPRING WASH ER M6 4 
') 7 '!I 1- iii " Ill r M 6 X 1 2 SOCKET BOLT M6X12 20 
7d'H WK244XP-2U SWITCH WK244XP-2U 6 
1\"~iJ"t:J"~ M4 SPRING WASHER M4 1 2 

SCREW M4X12 1 4 
7"o'!l? BLOCK 2 

PLAIN WASHER M3 4 
SPRING WASHER M3 4 

t'\"J~~" M3X8 SCREW M3X8 4 
SCR EW M3X6 4 

o-?-4~~7 TL-95-I-ZN ROL LER CATCH TL-95 - I-ZN 2 
hl~~" M6X6 SET SCREW M6X6 19 

PIN 4 
tJ6 CAM 5 
7'\" Ill LABEL 6 
tJI\" - COV ER 1 
J"67~ C- 30 - RK-12 RUBBER BASE C-30-RK-12 2 
t'\"J~~" M3X12 SCREW M3X12 2 
7'3?1\":..0 B-100-5 HINGE B-100-5 3 
iJ:;~J~~" M3X6 SCREW M3X6 1 8 
ifi " - Jll 4 ~ ~ 7 C - 9 0 - 1 BALL CATCHER C-90-1 2 
t.ll\ \\- COVER 1 
') 7 '!I r iii " Jilt- M 6 X 1 0 SOCKET BOLT M6X10 2 
') 7 ~ r ifi " Jilt- M 6 X 2 5 SOCK ET BOLT M6X25 4 
7"o'!l? BLOCK 2 
') 7 ~ r ifi " Jill- M 5 X 1 6 SOCKET BOLT M5X16 4 
t.ll\"- COVER 1 
t:JI\" - COVER 1 

522PF 522PF 
tJ ]\ \\- COVER 1 
CE~3? FOR CE SPEC . 

tJI\"- COVER 1 
522PFH 522PFH 

PLA TE 2 
522PF 522PF 

l\ 0 -t:J-t"3? 1 . 6X5 RIVET 1 . 6X5 1 2 
522PF 522PF 

SPACER 2 
P IN 1 

t.ll\" - COVER 1 
tJI\"- COVER 1 

522PF 522PF 
t.ll\" - COVER 1 
CE~3? FOR CE SPEC . 

t.JJ\"- COVER 1 
522P FH 522PFH 

') 7 ~ t- iii " J!J r M 8 x 5 o SOCKET BOLT M8X50 1 
t'!ll- M8 NUT M8 1 

PIN 2 
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J':J'C":J1JI\"-

SAFETY COVER 

-c, ~:lli'~jS ET Na 
No. llll.?a~~· PA RT Na 

45 5522 73 216-1 

45 5524 73 152 

46 9670051008 
47 5522 73 212 
48 5522 73 215 
49 5522 73 2 1 1 

49 5524 73 151-1 

50 5522 73 141-2 
51 5522 73 1 3 1-3 
52 9648050808 
53 55 2 3 73 1 5 1- 1 
55 5523 73 135 
56 9652051208 
57 5523 73 341 
58 5523 73 131 
59 5523 73 331 
60 9670064508 
61 5523 73 134 
62 5522 73 424 
63 5 5 23 73 133 
64 5522 73 426-1 
65 5522 73 137 

66 5523 73 1 32 -1 
67 5640 73 125-1 
68 9710050008 
69 9642050614 
70 9648051207 
72 5523 73 142 
73 5522 73 413 
74 5523 73 141-1 
75 5522 73 417 
76 5522 71 116 
77 55 2 2 73 419 
7 8 5560 7 4 106 
80 9642050814 
8 1 90512007 
82 5 5 22 73 115 - 2 

82 5522 73 615-2 

83 5522 11 921 
84 9670082508 
85 92303002 
86 5290 74 083 
87 5524 7 3 153 

88 9410603508 
89 9648040814 
90 5 523 7 3 146 

9 1 5 5 2 3 73 126 

92 5523 73 127 

-t! :7V's::/ 
SECT I ON 

-e :7 V' 3 :/ :m=-i% 1 55 2 3 z 7 3 o 
S E CTION NUMBER 

*v-?0$A~--~~--~~~•v~0~, -c, ~*•~a~~~ <ti~~. 
When or de r in g it ems marked * ,i ndicate th e set num ber 
because t he y ar e av ai lable o nly as a se t. 

~&sa; PART NA ME 
t/4hltii'~ C 0 M P 0 N E N T P A R T S Na 

~::;7 LINK 1 
522PF 522PF 

IJ:J? LINK 1 
522PFH 522PFH 

')7'.!11-ili"Jld- M5X 1 0 SOCKET BOLT M5X10 6 
J" o':J? BLOCK 1 

CAM 1 
J' J 'C \\ J 1J 1\\\- SAFETY COVER 1 

522PF 522PF 
1JI\"- COVER 1 

522PFH 522PFH 
1JI\" - COVER 1 
1JI\"- COVER 1 
t.15J:;t:J" M5 X8 SCREW M5X8 4 
1JI\"- COVE R 2 
iii" A BOSS 2 
~ 5 i!.J:1t:J" M5X12 SCREW M5X12 2 

PIN 
1JI\"- COVER 1 

PIN 1 
') 7 '!I ~ iii" Ill ~ M 6 X 4 5 SOCKET BOLT M6X45 8 
')" O':J? BLOCK 2 
J" o':J? BLOCK 1 
IJ:J? LINK 1 

STOPPER 1 
PLATE 1 

522PF 522PF 
PLATE 1 

1J" -~ " GUARD 1 
SPRING WASHER MS 33 

t'\"J:;t:J" M5X6 SCREW MSX6 32 
S CR EW M5X12 2 
P LATE 1 
F I XING PLATE 1 3 

:f:JI\" - COV ER 1 
STUD 4 
BRACKET 2 
PLAT E 1 

7 '\ \\ '" 
LABEL 

t'\"J:;t :J" M5X8 SCREW M5X8 
PIPE BA ND PZ0208 

1JI\"- COVER 
522PF 522PF 

1JI\"- COVER 1 
522PFH 522 P FH 

1\::J ~" '" HAND LE 1 
') 7 '!I ~ iii" Ill ~ M 8 X 2 5 SOCKET BOLT M8X25 2 
?" 1J':JJ 0 PG90N GRIP PG90N 1 

7 '\" '" 
LABEL 1 
PLA TE 1 

522PFH 5 2 2PFH 
SPRING PIN 6X35 2 

t.17J:1t:J" M4X8 SCREW M4X8 8 
1JI\"- COVE R 1 

CE:;3? FOR CE SPEC. 
t.JI\"- COVER 1 

CE:J3? FOR CE SPEC . 
1JI\"- COVER 

CE:J3? FOR CE SPEC . 
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J>:JTI":J1Jn" -

SAFETY COVER 

93 9670060808 

-t!'~~g:/ 

SEC TI ON 
-t!'~~ g:/*-5 l 
SECTION NUMBER 

5523 Z 730 

l\: 'l'- ? O>lltl,\'l,ltll\.1'/,<:li:llil.ilVt> ~ *tt~VO><: , -tt., ~ *~<:tl::ltVt: < t.!~ ~ ' . 
When ordering i t ems marked * ,indicate the set nu mb er 
because they are av a ila b le only as a set . 

PART NA ME 
Nn 

'J?-'.:11-ili"ll.d· M6X8 SOCKET BOLT M6X8 4 
CE:,J3? FOR CE SPEC . 
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I,; .:.ot.ll\ \\-9"1'3J>;:.. .... "-

3RD SAFETY COVER 

320 

-t!?Y3:.--it.Ji} 
SECTION NUM BER 5 52·3 z 73 5 1 



3RD SAFETY COVER 

-~!"' ~~~~SET No. 
No. llll81.*~ PART Nn 

5523 73 180-1 

1 9642041214 
2 9710040008 
3 95338 

3 95338 

4 9684060608 
5 5560 73 104 

5 556 0 73 104 

6 5523 73 245 
7 5523 73 244-2 
8 9670082208 

10 5523 73 241-1 
11 5290 74 082 
12 5523 73 242-2 
13 5430 2 7 11 7 
14 5523 73 243 
15 9670061008 
16 5522 71 116 
17 5523 73 248 
18 5523 73 281 - 2 
19 9652050808 
24 5523 73 271-1 
25 9642030614 
2 6 91310 
2 7 9642030814 
2 8 9710030008 
2 9 9716030014 
30 9670062508 
31 5523 73 247 
32 9660060014 
33 9710060008 
34 9716060014 
35 9670051208 
36 9716050014 
3 7 5523 73 233 
3 8 9660080014 
3 9 964203 1 6 1 4 
40 99103001 
4 1 5 5 2 3 24 412- 2 
4 2 96420406 1 4 
43 91165 
44 9649061208 
4 5 5523 73 173-1 
46 5523 73 172-1 
47 5523 73 162-1 
48 5523 73 171-1 
49 5523 73 231 - 1 
5 0 5663 73 342- 1 
5 1 5523 73 234 
5 2 5 523 73 232 
5 3 9670061608 
5 4 9642050614 
55 5522 73 413 
56 5523 73 164 

-i!~:/sY 
SECTION 

-it ~:/ 9 y~~ .---------. I 552·3z 735 
SECTION NUMBER 

*•-?Gilti~~-~~~~~L~~~~~G~, -lt"'~ ~·~~~L~<~~~­
Whe n o r de r in g i t eas ma r ked * , in d ica te th e set nu • ber 
because th ey ar e a vailable on l y as a set. 

R~~g~~ P AR T NAME 
~.tliJ<':*-1} C OM P O N EN T PARTS Nn 

d!lllc 
O'L)I 

1.Jn"- ASSY COVER ASSY 

t'\"J~:.O" M4X12 SCREW M4X12 8 
n"~+t"1.J"~ M4 SPRING WASHER M4 8 
}..-(':J=f WK244XP-2U SWITCH WK244XP- 2 U 4 

CE:.03? FOR CE SPEC . 
"J.. -('.!17 WK244XP - 2U SWITCH WK244XP-2U 2 

CE:.03?11.J"1 EXCEPT CE SPEC. 
1-J~:.O" M6X6 SET SCREW M6X6 7 
1JL. CAM 3 

CE:.03? FOR CE SPEC. 
1JL. CAM 2 

CE:.03?11.J"1 EXCEPT CE SPEC . 
STUD 2 
PLATE 

') 7 ':J 1- it." I [If- M 8 X 2 2 SOCKET BOLT M8X22 3 
1.Jn"- COVER 1 

LABEL 2 
1.Jn"- COVER 1 

COLLAR 1 
STUD 2 

'17'.:11-it."IH M6X10 SOCKET BO LT M6X10 23 
BRACKET 6 
STUD 
CQVER 

I-5"J..J~:.O" MSX8 SCREW M5X8 8 
t.Jn" - COVER 1 

SCREW M3X6 6 
ROLLER CATCHER C-51-1 2 

t'\"J~:.O" M3X8 SCREW M3X8 6 
n" ~+t"1.J"~ M3 SPRING WASHER M3 8 
t? +J"1.J"~ M3 PLAIN WASHER M3 8 
') 7 '!II- it. " f[lf- M 6 X 2 5 SOCKET BOLT M6X25 6 
7"0'!1? BLOCK 1 
t'!ll- M6 NUT M6 5 
n"~+t"1.J"~ M6 SPRING WASHER M6 4 

PLAI N WASHER M6 4 
') 7 ':J 1- it. " I [If- M 5 X 1 2 SOCKET BOLT M5X12 2 

PLAIN WASHER M5 2 
STUD 2 

t ':J I- M8 NUT M8 2 
SCREW M3X16 2 
S ENSOR N-JRL-001 1 
BRACKET 1 
SCREW M4X6 5 
PIPE BAND PZ-14 5 
SCREW M6X12 

1.Jn"- COVER 
1.Jn"- COVER 1 

PLATE 1 
1.Jn"- COVER 
1.Jn"- COVER 

SCREW 2 
}. ;' - STAY 1 

SPRING 2 
'1 7'!11-it."IH M6X16 SOCKET BOLT M6X16 6 

SCREW M5X6 10 
FIXING PLATE 5 

1.Jn"- 1.J"1t-" GUIDE 1 
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9"13J>:J~":Jt.ll\"- -1?:7Vs/' -l! :J V g /'~.!i% I 5523Z 735 
SECTION SECTION NUMBER 

3RD SAFETY COVER •~-,0••~•=~~a•~~~•v~0~. ~.,•$•~~x~~<~~~. 
'Rhen orderi ng i tems mark ed * , i ndicate the set nu 111ber 
because they are ava i lable onl y as a se t. 

Nn -1:! ") H£:-iJ" Is E T NQ iltl.Pn~f~/ PART NAME fl.!!~ 
&ll.?n~-13" PART NQ fii'JilC:a't-ISJ- COMPONENT PARTS Nn O'ty 

57 5523 73 161 -1 t.JI\"- COVER 1 
60 5523 73 163-2 tJ ]' \\ - tJ \\ 1 ~ \\ GUIDE 1 
69 5522 73 136 JOIJ-~ PLATE 1 

CE:J3?1t.l"1 EXCEPT CE SPEC . 
69 5522 73 136 JOIJ-~ PLATE 2 

CE:J3?t.l? FOR CE SPEC . 
71 5523 73 1 83 J" 0'.!1? BLOCK 2 
72 5523 73 1 82 71ifi 0 :.0:J" SPONGE 1 
73 5523 73 361 tO :J PIN 1 
74 5523 73 3 51 to :J PIN 1 
75 9684050608 t-J~:J" M5X.6 SET SCREW M5X6 4 
76 5523 73 184 tO:J PIN 2 
77 5523 73 1 81 - 1 t.JI\"- COVER 1 
79 5523 73 1 91 t.JI\"- COVER 1 
80 5523 73 1 92 )'.!/? HOOK 1 
81 92308003 IJ:J?"?'.!J'f LATCH 1 
82 5523 73 282 719'!!~" STUD 1 
83 9716040014 t5+.t"t.J"~ M4 PLAIN WASHER M4 4 
84 9660040014 t'!J~ M4 NUT M4 4 
85 5523 73 193 tO J PIN 2 
87 90506 0 1J:J?" P-8 0-RING P-8 2 
88 5523 73 145 t.JI\"- COVER 1 

CE:J3? FOR CE SPEC . 
89 5523 73 252 t.JI\"- COVER 1 

CE:J3? FOR CE SPEC . 
90 5523 73 253 1J?- COLLAR 2 
91 5523 73 254 J"57'.!Jt- BRACKET 1 
92 5523 73 255 JOIJ-~ PLATE 1 

CE:J3? FOR CE SPEC. 
93 5523 73 256 719'.!1~" STUD 1 

CE:J3? FOR CE SPEC. 
94 5523 73 257 tO J PIN 2 
95 5523 73 258 tO;) PIN 1 

CE:J3? FOR " CE SPEC. 
96 5330 75 483 t.JI\" - :f"t>'.!l'f COVER CATCH 1 

CE:J3? FOR CE SPEC. 
97 5560 57 543 tO :J PIN 1 
98 5·562 73 344-1 to:J PIN 1 

CE:J3? FOR CE SPEC. 
99 9642031214 . t'\ \\ J ~:J" M3X12 SCREW M3X12 2 

CE:J3? FOR CE SPEC . 
100 91396 J \\ L. J>:J C-30-RK-12 RUBBER BASE C-30-RK-12 2 

CE:J3? FOR CE SPEC. 
1 01 5290 29 313 +.t"t.J";:jl WASHER 2 

CE:J3? FOR CE SPEC. 
102 9648030614 +.t5J:j(:J" M3X6 SCREW M3X6 2 

CE:J3? FOR CE SPEC. 
103 9670031208 '}7'.:) ~iii" lld- M3X12 SOCKET BOLT M3X12 2 
104 92310003 o-:~-:f1>'.!1'f TL-95-I-ZN ROLLER CATCH TL-95-I-ZN 1 
105 5523 73 194 to :.0 PIN 1 

CE:J3? FOR CE SPEC. 
106 5523 73 195 tJL. CAM 1 

CE:J3? FOR CE SPEC. 
107 9684050508 ~;(~:J" M5X5 SET SCREW M5X5 2 

CE:J3? FOR CE SPEC . 
108 5523 73 262 7"57'.!!~ BRACKET 

CE:J3? FOR CE SPEC. 
109 5523 73 263 719'.!1~" STUD 

CE:J3? FOR CE SPEC . 
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1"'"">11"­SAFE TY BAR !"""·-SECTION 

324 

t!~:/3/·~ 
SECTION NUMBER 5523Z 740 I 



J':.Ot":.OJ)"-
SE CT I O N SEC T ION N UM BER '-------' 

Jllt v-? cT.>I!~~I.lll\.fu "t!I.U!'itl l.-"e~ titll.-cT.>"t!, -1: "J H tt-IS"t!i'J::ll::L-"l: < f.!t! ~ • . 

1

-1! :7 ~ .. y -!! :7 ~ B Y:at-15- I 55 2 3 z 7 40 I 

Whe n or de r .ng items •a r kcd Jilt , ind ic a te th e s et nu•be r 
L------------------.J. beca use t hey are availab l e only as a se t. 

SAFETY BAR 

No. -I:"J ~ :lit.ftjSET Nn 
$.?..~<{} PART Nn 

1 9670084508 
2 5 5 22 73 534 
3 5522 73 531 
4 5522 73 511-1 
6 9721070008 
7 5522 73 513 

7 5522 73 513 

8 5522 73 533 
9 9670083508 

10 9672053014 
11 9710050008 
12 9716050014 
13 5522 73 520 
14 5290 38 141-1 
15 5522 73 532-1 
16 96 7 2060814 
17 9710060008 
18 5522 73 516-1 
19 5522 73 512 
20 55 2 2 7 3 5 22 

20 5522 73 522 

21 5522 73 523 
23 5522 73 525 
24 96840 5 0508 
25 5340 75 733 
26 5640 07 082 
27 552 2 73 517 
28 9670081008 
29 90706 
30 5522 73 526 
31 9670052208 
32 5522 73 514-1 
33 5522 73 515-1 
34 5522 73 521 
35 5522 73 524 
36 5522 73 530 
37 90500 
38 9410606008 
39 5486 32 113 
40 5480 25 418 
41 5522 73 550 
43 9670051008 
44 552 2 7 3 564-1 
45 5522 73 561-1 
46 552 2 7 3 563 
47 5522 73 562-1 
48 5640 73 136 
49 95338 
50 9716060014 
51 9670061608 

. 52 9710040008 
53 9642041014 
54 5522 73 540 
55 5522 73 565 
56 5523 73 511 

e.fu.g~/ 
t.t~~~ COMPONENT PARTS 

') 7 'J 1- ;fi" lv 1- M 8 X 4 5 

ifi"IH 
1'-1.. 
E- 1J:.07" E- 7 
I'" -

CE:,J3? 
})"-
CE:,J3?itJ"i 

') 7 ':J 1- ;fi " lv 1- M 8 X 3 5 
o ':J t.J 7 ;fi " lv 1- M 5 X 3 0 
H";t!+j"t.J";t! M5 
t5+j"t.J";t! M5 
7" 77':J 1- AS SY 

o ., t.J 7 ;fi " lv 1- M 6 X 8 
H"++j"t.J"+ M6 
1):J7 

1'-1.. 

CE:,J3? 

CE:,J3?it.l"i 

1-,)t;t!:,J" M5X5 

+j"t.J";j! 

') 7 ':J 1- ;fi " lv 1- M 8 X 1 0 
77ot•:J 1- M6 

') 7 ':J 1- ;fi " lv 1- M 5 X 2 2 
l):J7 

'J'J7 

i!.7° •J:.o7" t.lv9"-
7"77',1- ASSY 
0- ') 'J7" P- 4 

""*1J7 
') 7 ':Ji- ;fi" lv 1- M 5 X 1 0 

1'-1.. 
1) :J7 

J'-1.. 

i!.1'J7 WK244XP-2U 
t71J"1J";j! M6 
') 7 'J 1- ;fi" lv 1- M 6 X 1 6 
""*+j"t.J"* M4 
t'\"J:it:,J" M4X10 

i!.:51', 1-" 
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PART NAME 
Na 
SOCKET BOLT M8X45 
STUD 
BOLT 
ARM 
E-RING E-7 
BAR 

FOR CE SPEC . 
BAR 

EXCEPT CE SPEC. 
STUD 
SOCKET BOLT M8X35 
HEXAGON BOLT M5X30 
SPRING WASHER M5 
PLAIN \~ASHER M5 
BRACKET ASSY 
SPRING 
LINK PIN 
HEXAGON BOLT M6X8 
SPRING WASHER M6 
LINK 
ARM 
LINK PIN 

FOR CE SPEC. 
LINK PIN 
EXCEPT CE SPEC . 

SPRING HOLDER 
LEAF SPRING 
SET SCREW M5X5 
SWITCH CAM 
WASHER 
CAM SHAFT 
SOCKET BOLT M8X10 
DOM ED CAP NUT M6 
SPRING STUD 
SOCK ET BOLT MSX22 
LINK 
LINK 
CAM SHAFT 
SPRING HOLDER 
BRACKET ASSY 
0-RING P-4 
SPRING PIN 6X60 
SPRING 
SPRING 
SPRING STUD 
SOCKET BOLT M5X10 
PIN 
ARM 
LINK 
ARM 
PLATE 
SWITCH WK244XP-2U 
PLAIN WASHER M6 
SO CKET BOLT M6X16 
SPRING WASHER M4 
SCREW M4X10 
SPRING STUD 
CAM SHAFT 
STUD 

3 
2 
4 
2 

21 
9 

8 

5 
4 
4 
4 

1 2 
1 
2 
2 
8 
4 
2 
4 

16 

12 

1 
2 
3 
3 
1 
1 
3 
2 
2 
4 

1 
1 

1 
4 
2 
2 
6 
2 
8 
2 
2 
2 
2 
3 
3 
6 
6 
6 
6 
2 
2 
5 



SAFETY BAR 

No. ·1:1·, ~'$.ff;/ S ET Na 
&il.\'l.ift-\1} PAR T No. 

57 9670061208 
58 5523 73 519 
59 5523 73 518 
60 5523 73 512 
61 5523 73 513 - 1 
62 5523 73 52 4 
63 9672081014 
64 9670051208 
65 5523 73 523 
66 5430 51 534 
67 5523 73 514 
68 5523 73 522 
69 5523 73 521 
69 5523 73 525 
70 5522 73 535 

71 5522 73 536 

72 5522 73 538 

73 5522 73 539 

I". ". ~ .. ? " " ~1!1'5 I 55 2 3 z 7 40 I SECT I ON SEC T ION NU MBER 

* "'T - '1 "->lltl.'i'/, l;t.ll18/,~l.Usii;1 1.- ~ ~ ;J; itlv"->~ . -t:..., Hlt-l}~il:.;tVZ: < tS'f!: ~ '. 
When orde r ing i t ems mar ked *, indicat e the set numbe r 
because t h ey are availa bl e on ly as a s et . 

&rs.l'l,~~; PART NAME 1lll~ 
+lflil<:ift-1} C 0 M P 0 N E N T PARTS No. O' ty 

') ;- '.:11-· iii " lld- M6X12 SOCKET BOLT M6X12 4 
7"-::>?' ':Jt- BRACKET 2 
}\"- BAR 1 
iii" Ill t- BOLT 5 
J>-L., ARM 2 
7"-::>?''Yt- BRACKET 2 
o 'Y t.J 7 iii " Ill t- M8X 1 0 HEXAGON BOLT M8X10 1 
') ?''Y 1- iii" Ill t- M5X12 SOCKET BOLT M5X12 4 
l\":111:!7 SPRING STUD 2 
7151':Jt-" STUD 2 
•):;..? LINK 2 
iii" Ill t- BOLT 2 
J'-L., (522PF) ARM <5 2 2PF) 2 
J'-L., (522PFH) ARM (522PFH) 2 
7.51':JI-" STUD 2 
CE~3? FOR CE SPEC . 

to:;.. PIN 2 
CE~3? FOR CE SPEC . 

y-L., ARM 2 
CE~3? FOR CE SPEC. 

•J:;..? LINK 2 
CE~3? FOR CE SPEC. 
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1!?:/3/ 

SECTION 

328 

1!? :/ 3 /.fi~ ER I 
SECTION NUMB 5486Z 830 I 



REGISTER PUNCH 

t 'I ~ lli~j S E T Na 
No. l}fl.f!.ifi:-iiJ PART Na 

5110 10 010-4 

5110 10 100-4 

5110 10 180-1 

5110 10 190-1 

5110 20 110-1 

-1!7:/s;/ 
SECTION 

-I! :::r v !l ;/tft~ 1 54 8 6 z 8 3 o 
SECTION NUMBER 

*~-? o,)I}~,I?,I~JII..?a~I:U:iill!\..,<:'~l):tt..t.o,)~, -1:: ., ~'1!1:-15-~tl::X:Vt: ( t.:<'!~'· 
!!he n ordering i terns marked * , indicate the set number 
because th ey are available only as a set . 

BAs•; · PART NA ME 
mr£'1!1:~ C 0 M P 0 N E NT P ART S Na 

!J:J"7.51-1\ 0 :,.f~'VI- ASSY REGISTER PUNCH SET ASSY 
1-20,23-29,31-45 

!J:J"7.51-I\ 0 :,.f ASSY REGISTER PUNCH ASSY 
1 - 20,23-29,31-40 

PUNCH SET ASSY (A) 

PUNCH SET ASSY (B) 

J>-~ ASSY ARM ASSY 1 

1 5110 20 131-1 ,)(-(]\":,. NAME PLATE 1 
2 9721080008 E - ~:,.?" E-8 E-RING E-8 8 
3 5110 20 121 t 0

:,. PIN 2 
4 5110 20 111 J>-~ ARM 1 
5 5110 2 0 1 19 /\"~ SPRING 2 
6 5110 20 112 t 0

:,. PIN 2 
7 5110 10 121 7"57'~1- BRACKET 2 
8 5110 20 132-1 .)(-(/\":,. NAME PLATE 1 
9 9710060 008 l\"~f1"1J"~ M6 SPRING WASHER M6 4 

10 9670061208 Y7~1-*"~l- M6X12 SOCKET BOLT M6X12 4 
11 90790 2 1J1>7:J3'J~:J" M3X10 SCREW M3X10 1 
1 2 5110 10 141 1JH"- COVER 1 
13 9660030014 t'VI- M3 NUT M3 1 
14 5110 10 110 J 0 !J-I- PLATE 1 
15 9670052008 Y7'VI-*"~I- M5X20 SOCKET BOLT M5X20 4 
16 9412501400 ~1'J?t0 :,. 5X14 PARALLEL PIN 5X14 4 
17 5110 20 115 ~:J" SCREW 4 
18 5110 20 114-1 7"77'VI- BRACKET 1 * 1 9 511 0 2 0 11 6 - 2 1\ 0

:,. f PUNCH 2 * 20 5110 20 118-3 l\ 0 :,.f PUNCH 1 * 23 5110 10 143-2 51"1'7. DICE 1 
24 5110 20 113-1 7"57'~1- BRACKET 1 
25 5110 10 171 *"-1-" BOARD 1 
26 5110 10 122 7.7- STAY 2 
27 99948 J"'V:J:,.?" BU-692B BUSHING BU-692B 4 
28 9642042014 t~"J~:J" M4X20 SCREW M4X20 4 * 2 9 51 1 0 2 0 1 1 7 1\ 0 

:,. f PUN C H 1 * 31 5110 10 142-1 51"1'7. DICE 1 
32 9716050014 t7'"1J"~ M5 PLAIN WASHER MS 3 
33 9710050008 I\"~'"1J"~ M5 SPRING WASHER M5 3 
34 9642050814 t~"J~:J" M5X8 SCREW M5X8 3 
35 9642041214 t~"J~:J" M4X12 SCREW M4X12 4 
36 971 0040008 1\" ~f1" 1J" ~ M4 SPRING WASHER M4 4 
37 90773 ~?~:J" 4.8X20 WOOD SCREW 4 . 8X20 4 

~3~8~~5~1~1~0~1~0~71~2~3 ____ ~J~0~!J~-~~-----------------~P~L~A~T~E ______________________________ +11 II· 
3 9 5 1 1 0 1 0 1 3 0 .A 7 -Ill S C A L E 
40 90730 I\ 0 -1J-t"3? 1 . 6X5 RIVET 1.6X5 2 
41 5110 20 150 !J:J"7.51-t 0 :.0 (6MM) PIN (6MM) 1 
42 5110 20 160 !J:J"7.51 - t 0 :.0 (6MM) PIN (6MM) 1 
43 5110 20 170 !J:J"7-51-t 0 :.0 (2MM> PIN <2MM> 1 
44 5110 20 180 [J:J"7-5Z-t 0

:,. (2MM) PIN (2MM) 1 
45 5110 20 140 Ll:J".A51 - I\" - <6 MM) BAR (6MM) 1 
46 5110 20 190 Ll:J".A51-1\"- (2MM) BAR (2MM) 1 
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PART NUMBER INDEX, 

Ill 



ftrl CI 
I:IP 00 

PART 
t:'IB "" cu 1ft -5 --e~:,.-,.:.---i:i-5 
p A R T NQ SECTION Nn 

5R3 030 5523Z 532 
5R3 037 5523Z 532 
5R3 1 61 5523Z 532 
5R3 162 5523Z 532 
5R3 278 5523Z 532 
5R3 280 5523Z 532 
5R3 801 5523Z 532 
5R3 832 5523Z 532 
5R4 468 5523Z 532 
5R5 282 5523Z 532 
5R9 001 5523Z 532 
5110 10 010-4 5486Z 830 
5110 10 100- 4 5486Z 830 
5110 10 110 5486Z 830 
5110 10 1 21 5486Z 830 
5110 1 0 122 5486Z 830 
5110 10 123 5486Z 830 
5110 10 130 5486Z 830 
5110 1 0 1 41 5486Z 830 
5110 1 0 1 42-1 5486Z 830 
5110 1 0 143 -2 5486Z 830 
5110 10 1 71 5486Z 830 
5110 1 0 1 80-1 5486Z 830 
5110 10 190- 1 5486Z 830 
5110 20 11 0-1 5486Z 830 
5110 20 1 1 1 5486Z 830 
5110 20 11 2 5486Z 830 
5110 20 113-1 5486Z 830 
5110 20 11 4-1 5486Z 830 
5110 20 1 1 5 5486Z 830 
5110 20 116-2 5486Z 830 
5110 20 11 7 5486Z 830 
5110 20 11 8-3 5486Z 830 
5110 20 119 5486Z 830 
5110 20 1 21 5486Z 830 
5110 20 1 31 -1 5486Z 830 
5110 20 1 32-1 5486Z 830 
5110 20 1 40 5486Z 830 
5110 20 1 50 5486Z 830 
5110 20 160 5486Z 830 
5110 20 1 70 5486Z 830 
5110 20 180 5486Z 830 
5110 20 190 5486Z 830 
5290 1 7 11 5 5522Z 540 
5290 1 7 11 5 5523Z 540 
5290 21 319 5523Z 430 
5290 23 11 3 5522Z 560 
5290 23 11 3 5523Z 560 
5290 29 311 5522Z 260 
5290 29 312 5523Z 350 
5290 29 312 5523Z 520 
5290 29 312 5523Z 531 
5290 29 312 5523Z 545 
5290 29 312 5523Z 547 
5290 29 313 5523Z 735 
5290 32 1 41 5523Z 355 
5290 36 355-1 5523Z 330 
5290 37 314 5523Z 420 
5290 37 433 5523Z 534 
5290 37 433 5523Z 567 
5290 38 141-1 5523Z 740 
5290 44 1 91 5523Z 720 

* -lij­NUMBER * 51 IN DEX 
No. 

~f) "' 1ft -5 cc 
p A R T NQ 

24 5290 44 242 
25 5290 51 822 
26 5290 54 339 
27 5290 61 135-1 
28 5290 61 135-1 
29 5290 61 1 3 5-1 
31 5290 61 1 51 -2 
32 5290 61 633 
33 5290 61 633 
30 5290 61 633 
34 5290 61 633 

5290 61 633 
5290 61 941 

1 4 5290 61 961 
7 5290 61 963 

26 5290 61 964 
38 5290 61 965 
39 5290 74 075 
12 5290 74 082 
31 5290 74 082 
23 5290 74 082 
25 5290 74 083 

5290 74 083 
5290 74 083 
5290 74 087-1 

4 5290 74 087-1 
6 5290 83 351 

24 5300 1 2 224 
1 8 5300 12 224 
1 7 5300 32 568 
19 5300 32 568 
29 5300 32 574 
20 5300 33 562 

5 5300 33 562 
3 5300 33 562 
1 5300 33 562 
8 5300 33 562 

45 5300 33 562 
41 5300 59 565-1 
42 5310 12 220 
43 5310 1 2 223 
44 5310 33 538 
46 5310 33 538 
45 5310 33 538 
25 53 10 52 1 2 1 
94 5327 33 342 
38 5330 61 11 5 

7 5330 61 622 
68 5330 61 622 
80 5330 61 64 1 - 2 
41 5330 61 646 
24 5330 75 483 
55 5332 75 1 1 9 
45 5340 24 563 

1 01 5340 54 635 
56 5340 54 635 
66 5340 61 260 
1 4 5340 61 260 
10 5340 75 733 
1 1 5340 87 461 
1.4 5341 74 081 
67 5430 11 411 
-- 1 - -

t~'l,:.-'~~ 
No. SECT IO N NQ 

5523Z 430 63 
5523Z 567 1 3 
5523Z 325 82 
5523Z 621 3 
5523Z 625 3 
5523Z 710 1 3 
5523Z 310 75 

15523Z 620 42 
5523Z 621 56 
5523Z 623 22 
5523Z 625 25 
5523Z 710 73 
5522Z 680 1 
5522Z 680 6 
5522Z 680 10 
5522Z 680 9 
5522Z 680 7 
5523Z 720 90 
5523Z 720 32 
5523Z 730 21 
5523Z 735 11 
5523Z 350 104 
5523Z 710 78 
5523Z 730 86 
5523Z 710 4 
5523Z 720 88 
5523Z 420 32 
5523Z 330 8 
5523Z 390 79 
5523Z 310 16 
5523Z 390 73 
5523Z 390 72 
5522Z 520 7 
5522Z 530 51 
5523Z 460 1 3 
5523Z 520 78 
5523Z 530 68 
5523Z 531 136 
5523Z 295 98 
5523Z 3.90 77 
5523Z 390 78 
5522Z 567 24 
5523Z 375 109 
5523Z 567 25 
5523Z 330 9 
5523Z 290 31 
5523Z 621 54 
5523Z 610 4 
5523Z 610 4 
5523Z 620 35 
5523Z 620 36 
5523Z 735 96 
5523Z 430 97 
5522Z 550 57 
5522Z 540 1 3 
5523Z 540 1 2 
5523Z 620 41 
55 23Z 621 49 
5523Z 740 25 
5523Z 410 12 
5523Z 621 68 
5523Z 310 38 



il~ ~ 
PART 

$ db $ i5- ~?:,-sY*i5-
p A R T Na SECTIO N tlo. 

5430 14 111 5523Z 11 5 
5430 14 1 1 5 5523Z 330 
5430 21 315 5523Z 430 
5430 22 124 5523Z 290 
5430 22 217 5523Z 623 
5430 23 119 5523Z 440 
5430 23 123 5523 Z 320 
5430 23 214 5523Z 420 
5430 24 312 5522Z 560 
5430 24 312 5523Z 560 
5430 24 412 5523Z 295 
5430 25 234 5523Z 295 
5430 25 235 5523Z 375 
5430 26 214 5523Z 531 
5430 26 214 5523Z 550 
5430 26 214 5523Z 575· 
5430 26 315 5522Z 520 
5430 26 422 5523Z 290 
5430 26 422 5523Z 295 
5430 26 422 5523Z 420 
5430 27 11 7 5522Z 533 
5430 27 11 7 5523Z 533 
5430 27 11 7 5523Z 735 
5430 28 11 5 5523Z 547 
5430 31 242 5523Z 460 
5430 33 122 5522Z 533 
543 0 33 122 5522Z 537 
5430 33 122 5522Z 545 
5430 33 122 5522Z 547 
5430 33 122 5522Z 575 
5430 33 122 5523Z 290 
5430 33 122 5523Z 531 
5430 33 122 5523Z 533 
5430 33 122 5523Z 537 
5430 33 122 5523Z 567 
5430 33 122 5523Z 575 
5430 33 122 5523Z 576 
5l.30 33 122 5523Z 577 
5430 34 324 5523Z 290 
5430 34 453 5522Z 550 
5430 34 453 5523Z 325 
5430 34 453 5523Z 355 
5430 34 453 5523Z 390 
5430 34 453 5523Z 450 
5430 34 453 5523Z 550 
5430 35 314 5522Z 530 
5430 35 314 5523Z 295 
5430 35 314 5523Z 325 
5430 35 314 5523Z 355 
5430 35 314 5523Z 530 
5430 35 314 5523Z 531 
5430 3·7 11 5 5522Z 567 
5430 37 712 5523Z 380 
5430 38 214 5522Z 575 
5430 38 214 5523Z 575 
5430 38 316 5522Z 520 
5430 38 316 5522Z 530 
5430 38 316 5522Z 535 
5430 38 316 5522Z 550 
5 430 38 316 5522Z 570 
5430 38 316 5523Z 530 
5430 38 324 5523Z 530 

* ~ NUMBER 
~ 51 

INDEX 
1\!o. ~ 0 $ 0 

Ull 7 
p A R T Na 

6 5430 38 412 
.13 5430 42 313 
93 5430 42 527 
49 5430 43 133 
31 5430 44 123 
57 5430 44 154 
1 7 5430 51 127 
41 5430 51 1 40-1 
49 5430 51 1 53 
24 5430 51 163 
92 5430 51 164 
14 5430 51 274 
37 5430 51 274 
79 5430 51 274 
59 5430 51 274 
50 5430 51 274 

6 5430 51 274 
71 5430 51 274 
84 ' 5430 51 312 
58 5430 51 312 
29 5430 51 316 
29 5430 51 316 
1 3 5430 51 316 

7 5430 51 316 
16 5430 51 316 
1 8 5430 51 534 

9 5430 52 233 
45 5430 52 326 
45 5430 52 326 
10 5430 53 225 
54 5430 53 617 

11 2 5430 53 617 
1 8 5430 53 617 
1 5 5430 54 319 

6 5430 54 684 
10 5430 54 684 
43 5430 83 100-1 
43 5430 83 111 -1 
46 5430 83 115-1 
58 5430 83 210-3 
95 5430 83 213-2 
30 5430 83 214 - 1 
64 5430 83 215-1 

2 5430 83 216 -2 
100 5430 83 217 
129 5430 83 218 
11 1 5431 72 118 

83 5432 72 1 1 4 
55 5480 25 418 
90 5480 51 126 
59 5480 51 144 
31 5480 51 144 
17 5480 51 144 

7 5480 51 144 
7 5480 51 144 

49 5480 51 256-1 
19 5480 51 256-1 
38 5480 51 286 
32 5480 51 286 

3 5480 51 286 
22 5480 51 286 
87 5480 51 286 
- 2 -

~9:,-aY$~ 
No. SEC TION No. 

5523Z 340 43 
5523Z 470 6 
5523Z 531 so 
5522Z 260 51 
5523Z 575 51 
5523Z 355 16 
5523Z 270 1 
5522Z 550 49 
5522Z 575 79 
5522Z 550 47 
5522Z 550 48 
5522Z 520 25 
5522Z 530 56 
5522Z 545 1 5 
5523Z 520 89 
5523Z 530 45 
5523Z 531 145 
5523Z 545 27 
5523Z 520 43 
5523Z 531 37 
5522Z 575 69 
5523Z 533 78 
5523Z 534 85 
5523Z 576 4 
5523Z 577 4 
5523Z 740 66 
5523Z 230 35 
5523Z 290 50 
5523Z 430 12 
5523Z 325 100 
5522Z 530 111 
5523Z 530 115 
5523Z 531 1 53 
5523Z 534 99 
5522Z 540 42 
5523Z 540 21 
5523Z 660 
5523Z 660 8 
5523Z 660 10 
5523Z 660 
5523Z 660 3 
5523Z 660 5 
5523Z 660 7 
5523Z 660 4 
5523Z 660 6 
5523Z 660 1 
5523Z 621 43 
5523Z 110 77 
5523Z 740 40 
5522Z 550 46 
5522Z 520 20 
5522Z 530 46 
5523Z 520 91 
5523Z 530 38 
5523Z 531 146 
5522Z 530 89 
5523Z 530 66 
5522Z 520 1 5 
5522Z 530 32 
5523Z 520 83 
5523Z 53 0 31 
5523Z 531 139 



g~ 0 :ffF ·15-00 
p A R T tin 

5480 51 287 
5480 51 287 
5480 51 287 
5480 51 287 
5480 51 287 
5480 51 296 
5480 51 297 
5480 51 343 
5480 51 343 
5480 51 343 
5480 51 343 
5480 51 343 
548 0 51 343 
5480 51 343 
5480 51 343 
5480 51 343 
5480 51 343 
5480 51 343 
5480 51 343 
5480 51 343 
5480 51 343 
5480 51 343 
5480 51 363 
5480 51 665 
5480 51 665 
5480 51 712 
5480 51 733-2 
5480 51 733-2 
5480 51 733-2 
5480 51 733-2 
5480 51 733-2 
5480 51 733-2 
5480 51 733-2 
5480 53 125 
5480 53 125 
5480 53 125 
5480 53 128 
5480 53 128 
5480 53 128 
5480 53 382 
5480 53 382 
5480 53 382 
5480 53 382 
5480 53 383 
5480 53 383 
5480 53 383 
5480 53 383 
5480 53 383 
5480 53 384 
5480 53 385 
5480 53 385 
5480 53 385 
5480 53 385 
5480 53 391 - 1 
5480 53 391 - 1 
5480 53 391-1 
5480 53 391 - 1 
5480 5.3 391 - 1 
5480 53 391-1 
5480 53 391-1 
5480 53 391-1 
5480 55 313 

ifB lft, 
PART 

-e 7 :,..- il Y 1:1P5 
S EC TI O N Nn 

5522Z 520 
5522Z 530 
5523Z 520 
5523Z 530 
5523Z 531 
5523Z 531 
5523Z 530 
5522Z 520 
5522Z 533 
5522Z 550 
5522Z 575 
5523Z 325 
5523Z 380 
5523Z 440 
5523Z 520 
5523Z 531 
5523Z 533 
5523Z 534 
5523Z 550 
5523Z 575 
5523Z 576 
5523Z 577 
5523Z 290 
5523Z 520 
5523Z 531 
5523Z 460 
5522Z 520 
5522Z 530 
5522Z 535 
5522Z 570 
5523Z 530 
5523Z 535 
5523Z 570 
5522Z 530 
5523Z 530 
5523Z 531 
5522Z 530 
5523Z 530 
5523Z 531 
5522Z 520 
5522Z 530 
5523Z 520 
5523Z 531 
5522Z 520 
5522Z 530 
5523Z 520 
5 52.3 z 530 
5523Z 531 
5522Z 530 
5522Z 520 
5522Z 530 
5523Z 520 
5523Z 531 
5522Z 510 
5522Z 520 
5522Z 530 
5523Z 510 
5523Z 520 
5523Z 530 
5523Z 531 
5523Z 534 
5522Z 240 

* -ij­NUMBER 
Na £« 

p A 

36 5480 
52 5480 
79 5480 
40 5480 

142 5480 
134 5480 

77 5480 
66 5480 
75 5480 

. 77 5480 
36 5480 

2 5480 
32 5480 

7 5480 
38 5480 
20 5480 
75 5480 
86 5480 

9 5480 
38 5480 

2 5480 
2 5480 

10 1 5486 
6 5486 
7 5486 

33 5486 
50 5486 
1 8 5486 
37 5486 

4 5486 
26 5486 
33 5486 

7 5486 
1 02 5486 
103 5486 
181 5486 
103 5486 
104 5486 
1 82 5486 

21 5486 
47 5486 
90 5486 

1 4 7 5486 
5 5486 

45 5486 
84 5486 
43 5486 

1 41 5486 
50 5486 

2 5486 
37 5486 
65 5486 

120 5486 
3 5486 

53 5486 
1 5 5486 

2 5486 
8 5486 

11 5486 
9 5486 
5 5486 

82 5486 
- - 3--

~ 51 
INDEX 

r.J ill' ~ -t7:,.-aY:f!F~ mt Na R T Nn SE C T ION Na 

55 313 5522Z 245 6 
55 313 5522Z 520 75 
55 313 5523Z 245 105 
55 313 5523Z 520 54 
56 138 5522Z 240 1 01 
56 138 5522Z 245 106 
56 138 5522Z 535 55 
56 138 5522Z 570 58 
56 138 5523Z 235 32 
56 138 5523Z 245 130 
56 138 5523Z 295 56 
56 138 5523Z 375 48 
56 138 5523Z 440 28 
56 138 5523Z 534 40 
56 138 5523Z 535 1 3 
56 138 5523Z 550 31 
56 138 5523Z 567 18 
56 138 5523Z 570 1 5 
56 148 5522Z 530 24 
56 148 5523Z 530 28 
72 137 5523Z 110 72 
72 137 5523Z 390 6 
11 222 5523Z 11 5 14 
1 4 110- 3 5523Z 11 5 
1 4 112-2 5523Z 11 5 25 
1 4 134-2 5523Z 650 8 
1 4 1 3 5-1 5523Z 650 1 8 
1 4 136 5523Z 650 6 
1 4 137 5523Z 650 7 
1 4 145 5523Z 650 19 
28 116-1 5522Z 210 68 
29 647 5522Z 520 67 
31 138 5523Z 3 10 21 
31 138 5523Z 320 103 
31 1 41 -1 5523Z 310 53 
31 144 5523Z 140 35 
31 144 5523Z 310 45 
32 11 3 5523Z 320 73 
32 1 1 3 5523Z 567 12 
32 1 1 3 5523Z 740 39 
34 133 5523Z 360 77 
34 160 5523Z 340 
34 161 5523Z 340 11 
34 213 5523Z 340 17 
35 135 5522Z 533 34 
35 135 5523Z 533 34 
36 1 41- 1 5523Z 360 75 
36 142-1 5523Z 360 88 
36 162 5523Z 360 87 
36 180-1 5523Z 360 74 
36 190- 1 5523Z 360 27 
36 242 5523Z 360 52 
36 243 5523Z 360 51 
36 250 5523Z 360 
36 251 5523Z 360 69 
36 2 81 5523Z 360 42 
37 2 41 5523Z 370 16 
37 242 5523Z 370 3 
38 1 43-1 5523Z 295 107 
38 261 5523Z 390 1 7 
38 262 5523Z .390 1 5 
38 263 5523Z 390 34 



$ c:J a a ~ ~ 
P A R T Nn 

5486 38 291-1 
5486 38 292-1 
5486 38 310 
5486 38 333 
5486 38 334 
5486 38 391-1 
5486 38 410 
5486 38 411 
5486 38 420 
5486 38 421 
5486 39 808 
5486 53 129 
5486 61 1 21 
5486 61 1 21 
5486 61 125-1 
5486 61 1 26-1 
5486 61 642 
5486 61 643 
5486 76 515 
5486 76 517 
5486 76 517 
5486 76 525 
5486 76 525 
5486 78 274- 1 
5486 78 275 - 1 
5486 78 314 - 2 
5486 84 1 51 - 1 
5487 51 322 
5487 51 322 
5487 51 322 
5487 51 713 
5487 51 722 
5487 95 155 
5487 95 155 
5500 39 827 
5512 71 1 1 4 
5512 71 11 4 
5520 11 1 1 3 
5520 1 2 1 21 -1 
5520 1 2 1 21 -1 
5520 23 2 41 
5520 23 253 
5520 24 412 
5520 24 413-1 
5520 24 440 
5520 24 441 
5520 25 1 1 0 
5520 25 111 
5520 25 11 2 
5520 25 1 1 3 
5520 25 11 4-1 
5520 2·5 116-1 
5520 25 1 1 7 
5520 26 163-2 
5520 37 158 
5520 48 111 - 1 
5520 48 146 
5520 53 522-1 
5520 53 530 
5520 53 530 
5520 53 530 
5520 53 531 

g~ {Th 
PART 

-e~'l'a/'*~ 
SE CTIO N No. 

5523Z 390 
5523Z 390 
5523Z 39 0 
5523Z 390 
5523Z 390 
5523Z 390 
5523Z 380 
5523Z 380 
5523Z 380 
5523Z 380 
5523Z 440 
5523Z 290 
5523Z 11 0 
5523Z 11 0 
5523Z 630 
5523Z 630 
5523Z 710 
5523Z 720 
5523Z 534 
5523Z 530 
5523Z 710 
5523Z 110 
5523Z 11 0 
5523Z 140 
5523Z 140 
5523Z 710 
5523Z 660 
5522Z 533 
5522Z 575 
5523Z 575 
5523Z 535 
5523Z 355 
5523Z 11 0 
5523Z 534 
5523Z 140 
5523Z 710 
5523Z 720 
5523Z 11 0 
5523Z 130 
5523Z 140 
5523Z 235 
5523Z 235 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 250 
5523Z 250 
5523Z 250 
5523Z 250 
5523Z 250 
5523Z 250 
5523Z 250 
5522Z 260 
5523Z 375 
5523Z 650 
5523Z 650 
5523Z 533 
5522Z 533 
5523Z 533 
5523Z 575 
5522Z 533 

* -'5-NUMBER 
No. 

$ 
p A 

2 5520 
9 5520 

21 5520 
45 5520 
53 5520 
57 5520 

5520 
4 5520 

5520 
10 5521 
66 5521 
81 5521 
30 5521 
30 5522 

1 5522 
5 5522 

82 5522 
81 5522 
29 5522 

127 5522 
57 5522 
69 5522 
69 5522 
47 5522 
47 5522 

9 5522 
31 5522 
78 5522 
37 5522 
39 5522 
30 5522 
20 5522 
64 5522 
19 5522 
44 5522 
10 5522 

9 5522 
98 5522 
34 5522 
22 5522 
1 3 5522 
19 5522 

100 5522 
1 01 5522 

5522 
128 5522 

5522 
6 5522 

10 5522 
1 4 5522 
1 3 5522 
16 5522 
1 5 5522 

100 5522 
1 1 3 5522 

1 5 5522 
34 5522 
68 5522 

5522 
5522 
5522 

74 5522 
-- 4--

* ijf 
I NDEX 
56 :m: ~ 

R T Nn 

53 531 
53 531 
53 540 
53 5 41 
57 514 
57 530 
57 531 
61 1 71 
74 11 4 
22 123 
47 114 
65 123 
65 125 
11 11 4 
11 1 31 -1 
11 132 
11 1 33 - 1 
11 134-1 
1 1 135 
11 151 - 2 
11 1 52 
11 1 53 - 3 
11 1 54 - 1 
11 156 
11 161 
1.1 162-2 
11 163 - 1 
11 1 71 
11 172 
11 2 51 
11 252 
11 253 
11 254-1 
11 254 - 1 
11 2 56- 1 
11 424 
11 427 
11 436 
11 920 
11 921 
1 2 11 6 
12 1 1 7 
12 1 21 -1 
1 2 1 21 -1 
12 121-1 
12 121 - 1 
12 123-2 
1 2 127- 2 
12 127-2 
12 127-2 
1 2 142 
1 2 143 
1 2 143 
21 110-4 
21 1 21 
21 128 
21 130- 2 
21 131-2 
21 140-1 
21 1 41-1 
21 150-2 
21 1 51-2 

-t! ~ 'l' a /' 1tf: -~ 
No. SECTION No. 

5523Z 533 74 
5523Z 575 26 
5523Z 533 
5523Z 533 79 
5523Z 534 78 
5522Z 575 
5522Z 575 44 
5523Z 621 62 
5523Z 375 1 1 7 
5523Z 534 11 
5523Z 355 1 
5523Z 567 8 
5523Z 567 10 
5523Z 1 1 0 99 
5522Z 120 8 
5522Z 120 7 
5522Z 120 3 
5522Z 120 1 
5522Z 120 9 
5522Z 120 6 
5523Z 1 1 0 49 
5522Z 120 4 
5523Z 110 48 
5523Z 110 48 
5523Z 1 1 0 34 
5523Z 1 1 0 33 
5523Z 11 0 36 
5522Z 120 5 
5522Z 120 2 
5523Z 650 1 
5523Z 650 52 
5523Z 11 5 1 
5523Z 11 5 40 
5523Z 420 54 
5523Z 11 5 16 
5523Z 534 22 
5523Z 11 0 1 7 
5523Z 110 1 1 2 
5523Z 730 
5523Z 730 83 
5523Z 140 33 
5523Z 130 1 9 
5523Z 130 35 
5523Z 130 35 
5523Z 140 32 
5523Z 140 32 
5523Z 130 26 
5523Z 130 30 
5523Z 140 42 
5523Z 140 42 
5523Z 1 40 51 
5523Z 130 37 
5523Z 140 52 
5522Z 210 41 
5523Z 230 33 
5522Z 210 61 
5522Z 210 
5522Z 210 1 7 
5522Z 210 
5522Z 210 2 
5522Z 210 
5522Z 210 7 



tl.rl 
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PART 
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OD :at -1} ~9~;zY11% 

p A R T No. SECTION No. 

5522 21 161-1 5522Z 210 
5522 21 162 -1 5522Z 210 
5522 21 163 5522Z 210 
5522 21 163 5523Z 230 
5522 21 164 5522Z 210 
5522 21 164 5523Z 230 
5522 21 1 70 - 1 5522Z 210 
5522 21 1 71 - 1 5522Z 210 
5522 21 180-1 5522Z 210 
5522 21 1 80 - 1 5523Z 230 
5522 21 1 81 -1 5522Z 210 
5522 21 1 81 -1 5523Z 230 
5522 21 1 82 5522Z 210 
5522 21 1 82 5523Z 230 
5522 21 1 83 5522Z 210 
5522 21 1 84-1 5522Z 210 
5522 21 190 5522Z 210 
5522 21 191 5522Z 210 
5522 21 194 5522Z 210 
5522 21 195 5522Z 210 
5522 21 196 5522Z 210 
5522 21 210 5522Z 210 
5522 21 211 5522Z 210 
5522 21 220 5522Z 210 
5522 21 221 5522Z 210 
5522 21 231 5522Z 210 
5522 21 234-1 5522Z 210 
5522 21 235 5522Z 210 
5522 21 236 5522Z 210 
5522 21 237 5522Z 210 
5522 21 241 - 2 5522Z 210 
5522 21 242 5522Z 210 
5522 21 243-1 5522Z 210 
5522 21 2 51 5522Z 210 
5522 21 2 52 5522Z 210 
5522 21 260 5522Z 210 
5522 21 26 1 5522Z 21 0 
5522 21 262 5522Z 210 
5522 21 262 5522Z 545 
5522 21 262 5522Z 547 
5522 21 262 5523Z 545 
5522 21 262 5523Z 547 
5522 21 263 5522Z 210 
5522 21 271 5522Z 210 
5522 21 272 5522Z 210 
5522 21 281-1 5522Z 210 
5522 21 283 5522Z 210 
5522 23 110-1 5523Z 230 
5522 23 111 -1 5523Z 230 
5522 23 120-2 5523Z 230 
5522 23 121-2 5523Z 230 
5522 23 1 2 4 5523Z 230 
5522 23 127 5523Z 230 
5522 23 129 5523Z 230 
5522 23 132 5523Z 230 
5522 23 133 5522Z 210 
552 2 23 143-4 5523Z 230 
5522 23 1 44-1 5523Z 230 
5522 23 1 50 5523Z 230 
5522 23 1 51 5523Z 230 
5522 23 1 52 5523Z 230 
5522 23 153 5523Z 230 

* -~ 
NUMBER 

No. 8~ 
p A 

1 5 5522 
26 5522 
1 4 5522 
52 5522 
22 5522 
54 5522 

5522 
25 5522 

5522 
5522 

32 5522 
19 5522 
18 5522 
21 5522 
35 5522 
31 5522 

5522 
21 5522 
16 5522 

4 5522 
1 3 5522 

5522 
38 5522 

5522 
39 5522 
78 5522 
73 5522 
70 5522 
71 5522 
79 5522 
90 5522 
88 5522 
84 5522 
58 5522 
57 5522 

5522 
50 5522 
46 5522 
65 5522 
65 5522 
75 5522 
65 5522 
51 5522 
92 5522 
93 5522 

101 5522 
11 4 5522 

5522 
34 5522 

5522 
2 5522 

53 5522 
57 5522 

5522 
29 5522 

105 5522 
1 4 5522 
20 5522 

5522 
65 5522 
62 5522 
64 5522 
-- 5 --

* 51 INDEX 
5lJ 1ft ~ 

R T No. 
23 154 
23 1 5 5 - 1 
23 1 60 
23 161 
23 162 
23 163-3 
23 210 
23 211 
23 212 
23 213 
23 214-1 
23 215-1 
23 220 
23 221 
23 222 
23 223 
24 110- 4 
24 110-4 
24 120 
24 120 
24 1 21 
24 1 21 
24 122 
24 122 
24 123 
24 123 
24 130-2 
24 130-2 
24 130-2 
24 131-2 
24 131-2 
24 131-2 
24 1 32 
24 1 32 
24 132 
24 1 33-1 
24 133-1 
24 140- 2 
24 140-2 
24 140-2 
24 141-2 
24 141-2 
2 4 1 41 -2 
24 1 42-1 
24 1 42-1 
24 143 
24 144 
24 150-4 
24 1 51 -1 
24 152 -3 
24 1 53 
2 4 154 
24 1 55-1 
2 4 1 55-1 
2 4 155 -1 
24 1 56 
24 1 57 
2.4 171-2 
24 171-2 
24 1 81 
24 181 
24 1 81 

~9~;zY1it-l} 
No. SECTION N1l 

5523Z 230 60 
5523Z 230 59 
5523Z 230 
5523Z 230 66 
5523Z 230 68 
5523Z 230 70 
5523Z 230 
5523Z 230 39 
5523Z 230 22 
5523Z 230 41 
5523Z 230 43 
5523Z 230 42 
5523Z 230 
5523Z 230 38 
S523 ·z 230 24 
5523Z 230 79 
5522Z 240 51 
5522Z 245 61 
5522Z 240 
5522Z 245 
5522Z 240 44 
5522Z 245 46 
5522Z 240 46 
5522Z 245 56 
5522Z 240 45 
5522Z 245 54 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 1 5 
5 522Z 245 94 
5523Z 245 1 7 
5522Z 240 1 4 
5522Z 245 63 
5523Z 245 1 3 
5522Z 240 10 
5522Z 245 69 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 22 
5522Z 245 67 
5523Z 245 23 
5522Z 240 113 
5522Z 245 95 
5523Z 248 10 
5523Z 248 12 
5523Z 248 
5523Z 248 5 
5523Z 248 4 
55 23Z 248 1 5 
5523Z 248 1 5 
5522Z 240 12 
55 22Z 245 89 
552 3Z 245 9 
5523Z 248 2 
5523Z 248 3 
5522Z 240 130 
5522Z 245 1 1 7 
5522Z 240 34 
5522Z 245 38 
5523Z 245 57 



$ Cl 
DO 

p A R 
5522 24 
5522 24 
5 5 22 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
55 2 2 24 
5522 24 
5522 24 
55 2 2 2 4 
5522 24 
5522 24 
5 522 24 
5522 24 
5522 24 
5522 2·4 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 
5522 24 

$ ~ 
T tlo. 

183 
1 83 
210 
211 
2 12 
212 
212 
212 
213 
213 
213 
214 -1 
214 -1 
214-1 
215-1 
215-1 
215-1 
215 -1 
216 
2 16 
216 
217 
217 
218 
218 
218 
220 
220 
220 
221 
221 
221 
222 
222 
222 
223 
223 
223 
224 
224 
224 
225 
225 
225 
226 
226 
226 
227 
227 
230 
2 31 
233 
233 
233 
238 
238 
238 
240 
240 
240 
2 41 
2 41 

g~ tftJ 

PART 
-t! ?~ ,.:..-~~ 
SECTION tlo. 

5522Z 240 
5522Z 245 
5522Z 240 
5522Z 240 
5522Z 240 
5522Z 245 
5523Z 235 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 235 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5522Z 240 
5522Z 240 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 

~ ~ ~ 51 
NUMBER INDEX 
N~ 

g~ c .fS: "" -t! ? ~ s :.-'~~ DO "":{ 
No. P A R T No SECT I ON No. 

33 5522 24 241 5523Z 245 34 
.3 7 5522 24 250 5522Z 240 

5522 24 260 5522Z 240 
65 5522 24 271 5522Z 240 141 
55 5522 24 271 5522Z 245 1 31 
26 5522 24 271 5523Z 245 1 41 

2 5522 24 272 5522Z 240 147 
76 5 52 2 2 4 272 5522Z 245 137 

11 7 5522 24 272 5523Z 245 14 7 
42 5522 24 273 5522Z 240 1 42 
70 5522 24 273 5522Z 245 132 
71 5522 24 273 5523Z 245 1 42 
41 5522 24 274 5522Z 240 145 
69 5522 24 274 5522Z 245 135 
57 5522 24 274 5523Z 245 145 
28 5522 24 275 5522 Z 240 143 

8 5522 24 275 5522Z 245 133 
85 5522 24 275 5523Z 245 143 
56 5522 24 281 5522Z 240 11 
27 5522 24 2 81 5522Z 24.5 88 
84 5522 24 2 81 5523Z 245 8 
60 5522 24 283 5522Z 240 11 
59 5522 24 283 5522Z 245 88 
72 5522 24 283 5523Z 245 8 
1 4 5522 24 311 5522Z 240 75 
71 5522 24 312 5522Z 240 119 

5522 24 313 5522Z 240 74 
5522 24 313 5522Z 245 13 
5522 24 314 5522Z 240 69 

48 5522 24 314 5522Z 245 44 
60 5522 24 315 5522Z 240 67 
30 5522 24 315 5522Z 245 21 
59 5522 24 315 5523Z 245 81 
75 5522 24 331 5522Z 240 84 
79 5522 24 331 5522Z 245 1 
73 5522 24 331 5523Z 245 96 
30 5522 24 332-1 5522Z 240 83 

136 5522 24 332-1 5522Z 245 2 
64 5522 24 333 5522Z 240 76 

109 5522 24 333 5522Z 245 11 
97 5522 24 339 5522Z 240 1 3 7 
28 5522 24 410 5522Z 240 111 
49 5522 24 411 5522Z 240 11 0 
51 5522 24 411 5522Z 245 107 
29 5522 24 414 5522Z 240 104 
50 5522 24 414 5523Z 245 109 
43 5522 24 415 5522Z 240 108 
66 5522 24 415 5523Z 245 120 
31 5522 24 416-1 5522Z 240 109 

5522 24 420 5522Z 240 
27 5522 24 421 5522Z 240 103 
32 5522 24 422 5522Z 240 118 
35 5522 24 422 5523Z 245 127 
55 5522 24 430 5522Z 240 
30 5522 24 431 5522Z 240 99 
74 5522 24 432 5522Z 240 97 
47 5522 24 432 5523Z 245 11 5 

5522 24 433 5522Z 240 96 
5522 24 433 5523Z 245 11 8 
5522 24 440 5522Z 240 

53 5522 24 441 5522Z 240 94 
24 5522 24 442 5522Z 240 87 
-6 -
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P A R T Na SECTION Nn 

5522 24 442 5523Z 245 
55 22 24 443 5522Z 240 
5522 24 443 5522Z 245 
5 522 2 4 443 5523Z 245 
5522 2 4 444 5522Z 240 
5522 24 445 5522Z 240 
5 522 24 445 5523Z 245 
552 2 24 450-1 5522Z 240 
5522 2 4 451-1 5522Z 240 
5522 24 451 -1 5522Z 245 
5522 24 451-1 5523Z 245 
5522 24 460 5522Z 240 
5522 24 460 5522Z 245 
5522 24 460 5523Z 245 
5522 24 461 5522Z 240 
5522 24 461 5522Z 245 
5522 24 461 5523Z 245 
5522 24 462 5522Z 240 
5522 24 462 5522Z 245 
5522 24 462 5523Z 245 
5522 24 530 5522Z 245 
5522 24 5 31 5522Z 245 
5522 24 532 5522Z 240 
5522 24 532 5522Z 245 
5522 24 533 5522Z 240 
5522 24 533 5523Z 245 
5522 24 534 5522Z 245 
5522 24 540 5522Z 245 
5522 24 5 41 5522Z 245 
5522 24 550 5522Z 245 
5522 24 560 5522Z 245 
5522 24 711 5522Z 245 
5522 24 813 5522Z 245 
5522 24 814 5522Z 245 
5522 24 815 5522Z 245 
5522 24 816-1 5522Z 245 
5522 24 820 - 1 5522Z 245 
5522 24 821 - 1 5522Z 245 
5522 24 822 - 1 5522Z 245 
5522 24 842 -1 5522Z 245 
5522 24 844 5522Z 245 
5522 24 845 5522Z 245 
5522 24 85 0 - 1 5522Z 245 
5522 25 112-2 5523Z 250 
5522 25 170 5523Z 660 
5522 25 181 5523Z 295 
5522 25 182 5523Z 295 
5522 25 191 5523Z 295 
5522 25 221 5523Z 250 
5522 26 110-2 5522Z 260 
552 2 26 111-2 5522Z 260 
5522 26 112 5522Z 260 
5 5 22 26 120- 2 5522Z 260 
5522 26 121-2 5522Z 260 
5522 26 122 - 1 5522Z 260 
5522 26 128 5522Z 260 
5522 26 130 5522Z 260 
5522 2.6 1 31 5522Z 260 
5522 26 1 32 5522Z 260 
5522 26 133 5522Z 260 
5522 26 1 50 5522Z 260 
5522 26 1 51 5522Z 260 

* -ft 
NUMBER * 51 INDE X 

No. f!:i~ 81, * "" "'3 
p A R T tJt 

124 5522 26 152 
86 5 52 2 26 1 53 - 1 
86 5522 26 154 

126 5 522 2 6 16 1 
93 5522 2 6 162 
91 552 2 26 163-1 

1 31 5 5 22 26 164 
5522 26 212 - 1 

90 5522 26 213-1 
79 5 522 26 2 20-1 

134 5522 26 221-1 
5522 26 2 22 
5522 26 270-1 
5522 26 2 71 - 1 

40 5522 26 2 7·2 
16 5522 26 311-2 
46 5522 26 312-1 
37 5522 26 313 -1 
19 5522 26 314 
48 5522 26 315 

5522 26 316-1 
58 5522 26 334 

133 5522 26 335 
124 5522 26 352 
131 5522 26 353-1 

64 5 52 2 26 354 
1 21 5522 26 361 

5522 26 362 
34 5522 26 363 

5522 26 364 
5522 26 365 

20 5522 26 368-1 
108 5522 27 111 

71 5522 27 11 2 
102 5522 27 11 3 
105 5522 27 11 4-1 

5522 27 120 
92 5522 27 1 21 
93 5522 27 122 
91 5522 27 123 
76 5522 27 130-1 
80 5522 27 1 31 - 1 

5522 27 132 
19 5522 27 133 

5522 27 134 
3 5522 27 140 
5 5522 27 1 41 
6 5522 27 1 42 
7 5522 27 143 

5522 27 144 
1 5 5522 27 145 
1 4 5522 27 1 50 - 1 

5522 27 1 51 -1 
23 5522 27 1 52 
24 5522 27 153 
21 5522 27 160 

5522 27 1 61 
9 5522 27 162 

10 5522 27 164 
1 2 5522 27 165 

5522 27 166-1 
85 5522 27 167 
-- 7 --
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No. SECTION No. 

5522Z 260 81 
5522Z 260 88 
5522Z 260 95 
5522Z 260 93 
5 522Z 260 94 
5522Z 260 91 
5522Z 260 90 
5522Z 260 5 
5522Z 260 4 
5522Z 260 
5522Z 260 55 
5522Z 260 49 
5522Z 260 
5522Z 260 99 
5522Z 260 37 
5523Z 290 22 
5523Z 290 23 
5523Z 290 35 
5523Z 290 29 
5523Z 290 30 
5523Z 290 32 
5523Z 290 18 
5523Z 290 19 
5523Z 290 4 
5523Z 290 9 
5523Z 290 2 
5523Z 290 10 
5523Z 290 1 1 
5523Z 290 14 
5523Z 290 96 
5523Z 290 97 
5523Z 290 102 
5522Z 210 91 
5522Z 210 98 
5522Z 210 97 
5522Z 210 43 
5523Z 280 
5523Z 280 7 
5523Z 280 5 
5523Z 280 9 
5523Z 280 
5523Z 280 1 
5523Z 280 3 
5523Z 280 1 5 
5523Z 280 17 
5523Z 280 
5523Z 280 21 
5523Z 280 38 
5523Z 280 39 
5523Z 280 37 
5523Z 280 49 
5523Z 280 
5523Z 280 58 
5523Z 280 67 
5523Z 280 66 
5523Z 28 0 
5523Z 280 63 
5523Z 280 65 
5523Z 280 60 
5523Z 280 62 
5523Z 280 61 
5523Z 280 54 
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5522 27 170 5523Z 280 5522 29 1 51 5523Z 290 91 
5522 27 1 71 5523Z 280 . 46 5522 29 1 52 5523Z 290 93 
5522 27 180-1 5523Z 280 5522 29 1 53 5523Z 290 90 
5522 27 1 81 - 1 5523Z 280 42 5522 29 160 5523Z 295 
5522 27 1 82 5523Z 280 43 5522 29 161 5523Z 295 44 
5522 27 183 5523Z 280 47 5522 29 172 5523Z 290 79 
5522 27 190 5523Z 280 5522 29 173 5523Z 290 51 
5522 27 191 5523Z 280 59 5522 29 180 5523Z 295 54 
5522 27 211 - 1 5523Z 280 89 5522 29 215 - 3 5523Z 290 42 
5522 27 220 5523Z 280 5522 29 216 5523Z 290 44 
5522 27 221 5523Z 280 88 5522 29 221 5523Z 290 47 
5522 27 223 5523Z 280 87 5522 29 222 5523Z 290 39 
5522 27 230 5523Z 280 5522 29 223 5523Z 290 43 
5522 27 231 5523Z 280 82 5522 29 320- 1 5523Z 280 30 
5522 27 241 - 2 5523Z 280 27 5522 29 323 5523Z 280 31 
5522 27 242 5523Z 280 26 5522 29 331-1 5523Z 295 8 
5522 27 320 - 1 5523Z 270 5522 29 332 5523Z 295 1 8 
5522 27 321-1 5523Z 270 12 5522 29 333 5523Z 295 7 
5522 27 322 5523Z 270 10 5522 29 334 5 523Z 295 1 
5522 27 324 5523Z 270 29 5522 29 342-1 5523Z 295 28 
5522 27 331 5523Z 270 3 5522 29 343-1 5523Z 295 27 
5522 27 332 5523Z 270 1 7 5522 29 345 5523Z 295 1 3 
5522 27 333 5523Z 270 1 5 5522 29 346 5523Z 295 1 2 
5522 27 334 5523Z 270 19 5522 29 348 5523Z 295 16 
5522 27 335 5523Z 270 6 5522 29 351-1 5523Z 295 34 
5522 27 336 5522Z 260 27 5522 29 352 - 1 5523Z 295 33 
5522 27 336 5523Z 270 18 5522 29 353 5523Z 280 51 
5522 27 336 5523Z 470 23 5522 29 381-1 5523Z 295 30 
5522 27 341-1 5523Z 270 24 5522 29 382 5523Z 295 19 
5522 27 342 5523Z 270 23 5522 29 383 5523Z 295 22 
5522 27 343 5523Z 270 26 5522 29 384 5523Z 295 36 
5522 27 344 5523Z 270 27 5522 29 410- 3 5523Z 295 
5522 27 345 5523Z 270 28 5522 29 411-3 5523Z 295 90 
5522 27 360 5523Z 280 5522 29 412 5523Z 295 89 
5522 27 412 5523Z 280 73 5522 29 413 5523Z 295 85 
5522 27 413 5 523Z 280 76 5522 29 420-1 5523Z 295 
5522 27 423 5523Z 280 69 5522 29 421-1 5523Z 295 88 
5522 27 429 5523Z 280 5522 29 430 5523Z 295 96 
5522 27 430 5523Z 295 5522 29 433 5523Z 295 94 
5522 27 431 5523Z 295 69 5522 29 436 5523Z 295 105 
5522 27 440 5523Z 295 5522 29 437 5523Z 295 95 
5522 27 441 5523Z 295 57 5522 29 440 5523Z 290 
5522 27 442-1 5523Z 295 60 5522 29 632 S523z 2 so· 32 
5522 27 443 5523Z 295 59 5522 31 11 5 5523Z 310 61 
5522 27 450 5523Z 295 61 5522 31 117- 5 5523Z 310 28 
5522 29 11 0 5523Z 290 5522 31 11 8 5523Z 310 71 
5522 29 1 11 5523Z 290 72 5522 31 1 1 9 5523Z 310 29 
5522 29 1 1 2 5523Z 290 76 5522 31 124 5523Z 310 42 
5522 29 1 1 3 5523Z 290 70 5522 31 125 5523Z 310 41 
5522 29 1 20-1 5523Z 290 5522 31 126-1 5523Z 310 17 
5522 29 1 21 -1 5523Z 290 94 5522 31 133 5523Z 310 67 
5522 2·9 122 5523Z 290 75 5522 31 136 5523Z 310 33 
5522 29 1 31 -1 5523Z 290 73 5522 31 137 5523Z 420 98 
5522 29 132-1 5523Z 290 87 5522 31 191 5523Z 310 35 
5522 29 1 33 5523Z 290 83 5522 32 11 7-3 5523Z 320 71 
5522 29 134-1 5523Z 290 63 5522 32 124 5523Z 320 1 
5522 29 1 3 5-1 5523Z 290 95 5522 32 130-2 5523Z 320 
5522 29 140- 2 5523Z 290 5522 32 141 5523Z 320 93 
5522 29 1 41-2 5523Z 290 88 5522 32 142 - 1 5523Z 320 95 
5522 29 142 5523Z 290 85 5522 32 143 5523Z 320 97 
5522 29 1 43 5523Z 290 62 5522 32 144 5523Z 320 94 
5522 29 144 5523Z 290 61 5522 32 145 5523Z 320 107 

- 8 -
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5522 32 
5522 32 
5522 32 
5522 32 
5522 32 
5522 32 
5522 34 
5522 34 
5522 35 
5522 36 
5522 36 
5522 36 
5522 36 
5522 36 
552 2 36 
5522 36 
5522 36 
5522 36 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 
5522 37 

* "" """;)" 

T Na 

1 52-1 
1 54 
1 80 
514 
540 
541 
231-1 
231-1 
136 
112-1 
1 2 2 - 1 
1 34 -1 
134-1 
1 so 
1 51 
1 70-1 
1 71 -1 
1 82-1 
11 5 
126- 2 
127-2 
130 
1 31 
132 
133 
134 
135 
136 
137 
138-1 
139 
1 40-1 
141 -1 
143 
144-1 
145 
1 46-1 
1 4 7 
148 
1 52-1 
154 
155-2 
165- 1 
174 
191 
192 
193 
194 
210-3 
220 
230-3 
240 
250 
260 
270 
280 
290 
310 
320 
340 
370 
390 

gB g 
PART 
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S E CTI O N No. 

5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5 523Z 340 
5523Z 350 
5523Z 325 
5523Z 325 
5523Z 320 
5523Z 325 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 370 
5523Z 375 
5523Z 375 
5523Z 375 
5523 Z 375 
5523Z 375 
5523Z 375 
5523 Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 370 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 370 
5523Z 370 
5523Z 370 
5523Z 370 
5523Z 370 
5523Z 370 
5523Z 370 
5523Z 37 0 
5523Z 370 
5523Z 370 
5523Z 370 
5523Z 370 
5523Z 370 
5523Z 370 

* ~ NUMBER 
N~ 

g~ 
p A 

82 5522 
90 5522 

104 5522 
31 5522 

5522 
50 5522 

100 5522 
40 5522 
46 5522 
57 5522 
72 5522 
33 5522 
41 5522 

5522 
90 5522 

5522 
84 5522 
86 5522 
27 5522 
65 5522 
45 5522 

5522 
97 5522 
98 5522 
93 5522 

106 5522 
104 5522 

42 5522 
21 5522 

108 5522 
5522 
5522 

96 5522 
7 5522 

16 5522 
95 5522 

100 5522 
81 5522 

103 5522 
14 5522 
40 5522 
41 5522 
13 5522 

~ 51 
INDEX 

CJ co i&" 0:0 --:,· 
R T Nil 

37 512 
37 523 
37 526 
37 528 
38 210-1 
38 212-1 
38 213-1 
38 240 -1 
38 241-1 
38 242 
38 243-1 
38 244-1 
38 245-1 
38 246 
38 2 51 
38 252 
38 253 
38 254 
38 280-1 
38 2 81-1 
38 283 
38 284-1 
38 289 
38 322-1 
38 323 
38 324-1 
38 325 
38 340-1 
38 341-1 
38 342 
38 350-1 
38 351 - 1 
38 380 
38 381 
38 392 
38 412-1 
38 413-1 
38 414 -2 
38 415 
38 416 
38 417 
38 421 
38 422 

82 5522 38 423 
29 5522 38 430 
28 5522 38 431 

3 5522 38 432 
5 5522 42 173 

5522 42 174 
20 5522 43 111 -1 

5522 43 112-1 
1 7 5522 43 113-2 

5522 43 114-1 
1 8 5522 43 125 

5522 43 130 
1 4 5522 43 131 

5522 43 132 
5522 43 133 

7 5522 43 134 
6 5522 43 136 

5522 43 137-1 
5522 43 138 

- 9 -

-t!?Y,.,:.-' :(!t~ 
No. SECT I ON No. 

5523Z 370 24 
5523Z 370 23 
5523Z 37 0 31 
5523Z 370 21 
5523Z 380 
5523Z 380 12 
5523Z 380 19 
5523Z 390 
5523Z 390 26 
5523Z 390 38 
5523Z 390 31 
5523Z 390 32 
5523Z 390 30 
5523Z 390 29 
5523Z 390 39 
5523Z 390 . 27 
5523Z 390 35 
5523Z 390 37 
5523Z 390 
5523Z 390 5 
5523Z 390 82 
5523Z 390 84 
5523Z 390 3 
5523Z 390 51 
5523Z 390 74 
5523Z 310 51 
5523Z 390 67 
5523Z 390 
5523Z 390 61 
5523Z 390 66 
5523Z 390 
5523Z 390 60 
5523Z 390 
5523Z 390 76 
5523Z 390 65 
5523Z 380 11 
5523Z 380 27 
5523Z 380 31 
5523Z 380 5 
5523Z 380 3 
5523Z 380 41 
5523Z 380 47 
5523Z 380 48 
5523Z 380 46 
5523Z 380 
5523Z 380 38 
5523Z 380 35 
5523Z 420 48 
5523Z 420 47 
5523Z 430 34 
5523Z 430 51 
5523Z 430 50 
5523Z 430 52 
55 23Z 430 30 
5523Z 430 
5523Z 430 7 
5523Z 430 3 
5523Z 430 13 
5523Z 430 2 
5523Z 450 12 
5523Z 430 9 
5523Z 430 16 



fffS ~ ~ ~ 
PART NUMBER 

{;~ 1:1 :m: ~ t7~g /' fl}~ DD No. p A R T No. S E CTIO N No. 
$ 
p A 

5522 43 211 5523Z 430 47 5522 
5522 43 212-1 5523Z 430 .46 5522 
5522 43 213 5523Z 430 76 5522 
5522 43 214 5523Z 430 48 5522 
5522 43 215 5523Z 4.30 75 5522 
5522 43 221 5523Z 430 81 5522 
5522 43 230 5523Z 430 5522 
5522 43 231 5523Z 430 64 5522 
5522 43 240 5523Z 430 5522 
5522 43 241 5523Z 430 60 5522 
5522 43 250- 1 5523Z 430 68 5522 
5522 43 252 - 1 5523Z 430 79 5522 
5522 43 260 - 1 5523Z 430 71 5522 
5522 43 262-1 5523Z 430 80 5522 
5522 43 270 5523Z 430 5522 
5522 43 280 5523Z 430 5522 
5522 43 310 5523z 440 5522 
5522 43 311 5523Z 440 29 5522 
5522 43 312 5523Z 440 52 5522 
5522 43 313 5523Z 440 26 5522 
5522 43 320 5523Z 440 5522 
5522 43 321 5523Z 440 62 5522 
5522 43 322 5523Z 440 46 5522 
5522 43 323 5523Z 440 48 5522 
5522 43 540 5523Z 440 5522 
5522 43 541 5523Z 440 65 5522 
5522 44 110-1 5523Z 460 30 5522 
5522 44 112-2 5523Z 460 1 7 55.22 
5522 44 11 5 5523Z 460 32 5522 
5522 44 116 5523Z 460 1 8 5522 
5522 44 120- 1 5523Z 460 25 5522 
5522 44 122 - 2 5523Z 460 21 5522 
5522 44 1 36-1 5523Z 460 42 5522 
5522 44 140 5523Z 460 5522 
5522 44 1 41 5523Z 460 40 5522 
5522 44 1 42 5523Z 460 37 5522 
5522 44 210-1 5523Z 460 5522 
5522 44 211 - 1 5523Z 460 10 5522 
5522 44 212 5523Z 460 5 5522 
5522 44 213 5523Z 460 4 5522 
5522 44 220- 1 5523Z 440 5522 
5522 44 221 - 1 5523Z 440 1 8 5522 
5522 44 230 ~523Z 440 5522 
5522 44 231 5523Z 440 1 5 5522 
5522 44 242 5523Z 440 13 5522 
5522 44 260 5523Z 44 0 3 5522 
5522 44 310 5523Z 440 5522 
5522 44 311 5523Z 440 42 5522 
5522 44 312 5523Z 440 55 5522 
5522 44 313 5523Z 440 35 5522 
5522 44 320 5523Z 440 5522 
5522 4•4 321 5523Z 440 40 5522 
5522 44 330 5523Z 440 5522 
5522 44 331 5523Z 440 38 5522 
5522 44 332 5523Z 440 56 5522 
5522 44 532 5523Z 235 39 5522 
5522 44 533 5523Z 235 38 5522 
5522 44 561 5523Z 440 74 5522 
5522 44 562 5523Z 440 71 5522 
5522 44 564 5523Z 440 67 5522 
5522 44 570 5523Z 440 72 5522 
5522 44 573 - 1 5523Z 440 73 5522 

--10 -

* ij [ 
INDEX 

c ~ "'% . DO 
R T No. 

44 575 
46 123 
46 123 
46 123 
46 143 
46 144 
46 145 
46 1 51 - 2 
46 154-3 
46 1 5 5-2 
46 159-2 
46 243-1 
46 312 
47 125 
48 113- 1 
48 1 1 4 
48 121 
48 123 
48 131 - 3 
48 1 41 
48 1 42 
48 147-2 
48 148-2 
51 110 
5 1 110 
51 111 
51 111 
51 113-1 
51 11 4 - 1 
51 11 7 
51 1 1 7 
51 11 7 
51 119 
51 11 9 
51 119 
51 119 
51 119 
51 1 1 9 
51 1 1 9 
5 1 1 1 9 
51 120-1 
51 1 21 -1 
51 123-2 
51 124-2 
51 130 
51 1 31 
51 133-2 
51 134-2 
51 135-3 
51 136-3 
51 1 40 - 1 
51 1 41 -1 
51 1 43-1 
51 1 44-1 
51 145 
51 1 50 - 1 
51 1 51 -1 
51 1 53-1 
51 1 54 - 1 
51 1 55-1 
52 111 
52 111 

t 7~ g /'fl):"'i} 
No. SECT I ON No. 

5523Z 440 81 
5522Z 550 106 
5523Z 450 30 
5523Z 550 106 
5523Z 450 5 
5523Z 450 44 
5523Z 450 20 
5523Z 450 1 
5523Z 440 10 
5523Z 450 35 
5523Z 440 
5523Z 450 1 8 
5523Z 450 8 
5523Z 470 21 
5523Z 650 31 
5523Z 650 12 
5523Z 650 5 
5523Z 650 9 
5523Z 110 1 1 3 
5523Z 650 47 
5523Z 650 42 
5523Z 650 23 
5523Z 650 26 
5522Z 510 
5523Z 510 
5522Z 510 6 
5523Z 510 6 
5522Z 510 1 
5522Z 510 8 
5522Z 510 27 
5522Z 533 21 
5523Z 533 21 
5522Z 510 7 
5522Z 510 7 
5522Z 520 39 
5522Z 530 3 
5522Z 533 88 
5522Z 535 8 
5522Z 537 54 
5522Z 570 20 
5522Z 510 
5522Z 510 16 
5522Z 51 0 14 
5522Z 510 1 7 
5522Z 510 
5522Z 510 10 
5522Z 510 9 
5522Z 510 11 
5522Z 510 12 
5522Z 510 1 3 
5522Z 510 
5522Z 510 21 
5522Z 510 19 
5522Z 510 22 
5522Z 510 18 
5522Z 510 
5522Z 510 26 
5522Z 510 29 
5522Z 510 24 
5522Z 510 23 
5522Z 520 84 
5523Z 520 62 



ffB lffi 
PART 

$ 0 
00 1.lt "" 

"""' 
-i:!'l ~s :.-' :fll-5 

p A R T Nn S E C T IO N Nn 
5522 52 120 5522Z 520 
5522 52 120 5523Z 520 
5522 52 1 21 5522Z 520 
5522 52 1 21 5523Z 520 
5522 52 122 5522Z 520 
5522 52 122 5523Z 520 
5522 52 123 5522Z 520 
5522 52 12 4-1 5522Z 520 
5522 52 1 30-1 5522Z 520 
5522 52 140-1 5522Z 520 
5522 52 143 5522Z 520 
5522 52 143 5523Z 5 20 
5522 52 144 5522Z 520 
5522 52 144 5523Z 520 
5522 52 210-1 5522Z 520 
5522 52 211 -1 5522Z 520 
5522 52 221 5522Z 520 
5522 52 230 5522Z 520 
5522 52 231 5522Z 520 
5522 52 2 41 -1 5522Z 520 
5522 52 242 5522Z 520 
5522 52 242 5522Z 530 
5522 52 242 5523Z 530 
5522 52 244 - 1 5522Z 520 
5522 52 245-2 5522Z 520 
5522 52 246 5522Z 520 
5522 52 246 5522Z 533 
5522 52 246 5522Z 575 
5522 52 246 5523Z 533 
5522 52 246 5523Z 534 
5522 52 246 5523Z 575 
5522 52 246 5523Z 576 
5522 52 246 5523Z 577 
5522 52 247 5522Z 520 
5522 52 250 5522Z 520 
5522 52 2 51 5522Z 520 
5522 52 2 53-1 5522Z 520 
5522 52 253 - 1 5522Z 530 
5522 52 253-1 5522Z 535 
5522 52 253 -1 5522Z 570 
5522 52 253 - 1 5523Z 530 
5522 52 254 5522Z 520 
5522 52 254 5523Z 530 
5522 52 260 5522Z 520 
5522 52 261 5522Z 520 
5522 52 270 5522Z 520 
5522 52 271 5522Z 520 
5522 52 311-1 5522Z 530 
5522 52 311 -1 5523Z 530 
5522 52 312-3 5522Z 530 
5522 52 312-3 5523Z 530 
5522 52 313-1 5522Z 530 
5522 52 313-1 5523Z 530 
5522 52 320 5522Z 530 
5522 52 321 5522Z 530 
5522 52 322 5522Z 530 
5522 52 330 5522Z 530 
5522 5.2 331 5522Z 530 
5522 52 340 5522Z 530 
5522 52 340 5523Z 530 
5522 52 341 5522Z 530 
5522 52 3 41 5523Z 530 

* {j­
NUMBER 

No. 
g~ 
p A 

5522 
5522 

76 5522 
55 5522 
81 5522 
58 5522 
82 5522 
83 5 52 2 

5522 
87 5522 
72 5522 
47 5522 
95 5522 
93 5522 

5522 
63 5522 
69 5522 

5522 
62 5522 
55 5522 
34 5522 
30 5522 
20 5522 
57 5522 
42 5522 
40 5522 
71 5522 
28 5522 
71 5522 
79 5522 
30 5522 
19 5522 
19 5522 
58 5522 

5522 
52 5522 
45 5522 
22 5522 
41 5522 

2 5522 
24 5522 
47 5522 
23 5522 

5522 
56 5522 

5522 
38 5522 
27 5522 
1 5 5522 

6 5522 
6 5522 

26 5 52 2 
1 4 5522 

5522 
1 4 5522 
20 5522 

5522 
28 5522 

5522 
5522 

2 5522 
2 5522 
-- 11 --

~ '31 
INDEX 

t:l 
DO 1lt ~-

R T No 
52 343 
52 343 
52 350 
52 351 
52 410 
52 410 
52 410 
52 410 
52 411 
52 411 
52 411 
52 411 
52 412 
52 412 
52 412 
52 412 
52 412 
52 413 
52 413 
52 413 
52 ·413 
52 413 
52 414 
52 414 
52 414 
52 414 
52 414 
52 415 
52 420-1 
52 431-1 
52 440-1 
52 440-1 
52 440- 1 
52 440-1 
52 451 
52 451 
52 451 
52 451 
52 520-1 
52 521-1 
52 522-3 
52 522-3 
52 523 
52 523 
52 524-1 
52 525-1 
52 526 
52 527 
52 528 
52 530-2 
52 531-1 
52 532-1 
52 536 
52 540 - 1 
52 540-1 
52 560-2 
52 570-1 
52 820 
52 821 
52 830 
52 831 
52 850 

-t!'l~ s :.-'~-5 
No. S ECTI ON Nn 

5522Z 530 127 
5523Z 530 3 
5522Z 520 
5522Z 520 88 
5522Z 520 
5522Z 530 
5523Z 520 
5523Z 531 
5522Z 520 22 
5522Z 530 48 
5523Z 520 86 
5523Z 531 128 
5522Z 520 1 8 
5522Z 530 44 
5523Z 520 77 
5523Z 530 37 
5523Z 531 140 
5522Z 520 16 
5522Z 530 42 
5523Z 520 75 
5523Z 530 35 
5523Z 531 132 
5522Z 520 24 
5522Z 530 55 
5523Z 520 88 
5523Z 530 44 
5523Z 531 144 
5522Z 520 1 
5522Z 520 
5522Z 520 1 7 
5522Z 530 
5523Z 520 
5523Z 530 
5523Z 531 
5522Z 530 43 
5523Z 520 76 
5523Z 530 36 
5523Z 531 133 
5522Z 567 
5522Z 567 26 
5522Z 567 28 
5523Z 567 30 
5522Z 567 29 
5523Z 567 31 
5522Z 567 40 
5522Z 567 44 
5522Z 567 42 
5522Z 567 45 
5522Z 567 39 
5522Z 567 
5522Z 567 22 
5522Z 567 37 
5522Z 567 32 
5522Z 567 25 
5523Z 567 22 
5522Z 567 
5522Z 567 43 
5523Z 530 
5523Z 530 10 
5523Z 530 
5523Z 530 18 
5522Z 520 



w c 
DO fE: -5 

p A R T No. 

5522 52 851 
5522 52 852 
5522 52 860 
5522 52 861 
5522 52 862 
5522 52 863 
5522 52 864-1 
5522 52 864-1 
5522 52 864-1 
5522 52 864~1 
5522 52 864-1 
5522 52 865 
5522 52 866 
5522 52 9'2 0-1 
5522 52 921-1 
5522 52 924 
5522 52 925 
5522 52 930-2 
5 522 52 936 
5522 52 940-1 
5522 52 950-2 
5522 52 960-1 
5522 53 11 0-1 
5522 53 110-1 
5522 53 111 -1 
5522 53 111 - 1 
5522 53 11 2 
5522 53 11 2 
5522 53 1 1 2 
552 2 53 11 2 
5522 53 11 2 
5522 53 113-1 
5522 53 113-1 
5522 53 11 3-1 
5 522 53 114-2 
5522 53 114- 2 
552 2 53 114-2 
5522 53 115-2 
5522 53 116-3 
5522 53 116-3 
5522 53 116-3 
5522 53 1 16-3 
5522 53 11 7-1 
5522 53 1 1 8 
5522 53 120-2 
5 5 2 2 53 120- 2 
5522 53 1 21 
5522 53 121 
5522 53 122 
5522 53 122 
5522 53 122 
5522 53 125 
5522 53 126 
5522 53 130-1 
5522 53 1 31 - 1 
5522 53 1 31 -1 
5522 53 132 
5522 53 132 
552 2 53 1 32 
5522 53 133 
5522 53 134-1 
5522 53 134- 1 

If!S [ffi 
PART 

-tr? ~a Y fE:-5 
SECT I ON No. 

5522Z 520 
5522Z 520 
5523Z 530 
5523Z 530 
5523Z 530 
5523Z 530 
5522Z 520 
5522Z 530 
5523Z 520 
5523Z 530 
5523Z 531 
5523Z 530 
5523Z 530 
5522Z 567 
5522Z 567 
5522Z 567 
5522Z 567 
5522Z 567 
5522Z 567 
5522Z 567 
5522Z 567 
5522Z 567 
5522Z 530 
5523Z 530 
5522Z 530 
5523Z 530 
5522Z 520 
5522Z 530 
5523Z 520 
5523Z 530 
5523Z 531 
5522Z 530 
5523Z 530 
5523Z 531 
5522Z 530 
5523Z 530 
5523Z 531 
5522Z 530 
5522Z 530 
5523Z 530 
5523Z 531 
5523Z 534 
5522Z 530 
5522Z 530 
5522Z 530 
5523Z 530 
5522Z 530 
5523Z 530 
5522Z 530 
5523Z 530 
5523Z 531 
5523Z 531 
5523Z 531 
5522Z 530 
5522Z 530 
5523Z 531 
5522Z 530 
5523Z 530 
5523Z 531 
5522Z 530 
5522Z 530 
5522Z 550 

* ~ NUMBER 
No. 

g~ 
p A 

22 5522 
.90 5522 

5522 
32 5522 
42 5522 
78 5522 

8 5522 
38 5 522 
70 5522 
70 5522 

1 1 8 5522 
71 5522 
39 5522 

5522 
48 5522 
49 5522 
51 5522 

5522 
46 5522 
47 5522 

5522 
50 5522 

5522 
55 22 

95 5522 
96 5522 
32 5522 
11 5522 
1 5 5522 
19 5522 

3 5522 
98 5522 

100 5522 
96 5522 
96 5522 
97 5522 
95 5522 

123 5522 
125 5522 
1 2 3 5522 
176 5522 

67 5522 
1 21 5522 
122 5522 

5522 
5522 

88 5522 
65 5522 
99 5522 

1 01 5522 
97 5522 
88 5522 
84 5522 

5522 
78 5522 
60 5522 
84 5522 
60 5522 

1 01 5522 
79 5522 
82 5522 
52 5522 
-12 -

* i:J I INDEX 
cfb * -5 

R T tJo. 
53 1 34-1 
53 135 
53 135 
53 135 
53 140 
53 1 41 
53 142 
53 142 
53 142 
53 1 43-1 
53 143-1 
53 143-1 
53 1 50 - 3 
53 150-3 
53 1 51 -1 
53 1 51 - 1 
53 1 52 - 1 
53 1 52-1 
53 1 53 
53 1 53 
53 1 54 
53 1 5 5-1 
53 1 5 5-1 
53 162 
53 162 
53 1 70-1 
53 1 70-1 
53 171 - 1 
53 1 71 -1 
53 180-1 
53 181 -1 
53 191 
53 191 
53 1 91 
53 1 91 
53 191 
53 211 
53 211 
53 211 
53 212 - 2 
53 213-2 
53 213-2 
53 213-2 
53 214-1 
53 215 
53 215-1 
53 216 
53 216-1 
53 217 
53 217 
53 217 
53 260 
53 261 
53 262 
53 262 
53 262 
53 262 
53 262 
53 262 
53 263 
53 264 
53 264 

-tr? ~g Ym:~ 
No. SECT I ON No. 

5523Z 530 92 
5522Z 530 83 
5523Z 530 93 
5523Z 531 66 
5522Z 530 
55 2 2Z 530 86 
5522Z 530 87 
5523Z 530 64 
5523Z 531 104 
5522Z 530 76 
5523Z 530 57 
5523Z 531 55 
5522Z 530 
5523Z 530 
5522Z 530 73 
5523Z 530 55 
5522Z 530 69 
5523Z 530 85 
5522Z 530 70 
5523Z 530 86 
5522Z 530 71 
5522Z 530 72 
5523Z 530 54 
5522Z 530 65 
5523Z 530 83 
5522Z 530 
5523Z 530 
5522Z 530 63 
5523Z 530 52 
5522Z 530 
5522Z 530 60 
5522Z 530 104 
5522Z 533 26 
5523Z 530 105 
5523Z 531 183 
5523Z 533 26 
5522Z 530 119 
5523Z 530 111 
5523Z 531 164 
5523Z 530 108 
5522Z 530 11 5 
5523Z 530 109 
5523Z 531 163 
5523Z 530 11 2 
5523Z 531 160 
5522Z 530 11 2 
5523Z 531 165 
5522Z 530 126 
5522Z 530 110 
5523Z 530 116 
5523Z 531 1 52 
5522Z 560 
5522Z 560 20 
5522Z 520 60 
5522Z 560 21 
5522Z 575 1 7 
5523Z 520 34 
5523Z 531 1 7 
5523Z 575 19 
5522Z 560 10 
5522Z 520 61 
5522Z 560 22 



~ ~ 
p A R 

5522 53 
5522 53 
5522 53 
55 2 2 53 
5522 5 3 
5522 53 
5522 53 
5522 53 
5522 53 
5522 5 3 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
552 2 53 
5522 53 
5522 53 
5522 5 3 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5 5 22 53 
552 2 53 
5 5 22 53 
5522 53 
5522 53 
5522 53 
5522 53 
55 22 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 
5522 53 

3 "" ...., 
T Nt 
265 
265 
265 
270 
2 7 1 
272 
2 80 
2 81 
282 
310 - 1 
310 - 1 
311 
311 
320 - 1 
320-1 
321 
321 
323-1 
324 
324 
324 
324 
340-2 
341-2 
342-1 
342-1 
343 
343 
350 - 2 
351-2 
360-1 
361-1 
362 - 1 
362-1 
370 - 1 
371-1 
380 
380 
381 
381 
3 81 
381 
383 - 3 
384 - 3 
385 - 2 
386 - 2 
387-1 
387-1 
387 - 1 
388-2 
388 - 2 
388 - 2 
390-2 
390 - 2 
390-2 
391-2 
391 - 2 
391 - 2 
392 
392 
392 
392 

t:r 
tlO 

PART 
-I!?V!l~~~ 
SECTION No. 

5522Z 560 
5523Z 520 
5523Z 531 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 535 
5522Z 537 
5522Z 535 
5522Z 537 
5522Z 535 
5522Z 537 
5522Z 535 
5522Z 537 
5522Z 535 
5522Z 535 
5522Z 537 
5523Z 535 
5523Z 537 
5522Z 535 
5522Z 535 
5522Z 535 
5522Z 570 
5522Z 535 
5522Z 570 
5522Z 535 
5522Z 535 
5522Z 535 
5522Z 535 
5522Z 535 
5522Z 570 
5522Z 535 
5522Z 535 
5522Z 535 
5522Z 570 
5522Z 535 
5522Z 570 
5523Z 535 
5523Z 570 
5522Z 535 
5522Z 535 
5522Z 535 
5522Z 535 
5522Z 535 
5522Z 567 
5522Z 570 
5522Z 535 
5523Z 535 
5523Z 537 
5522Z 535 
5523Z 535 
5523Z 570 
5522Z 535 
5523Z 535 
5523Z 570 
5522Z 535 
5522Z 570 
5522Z 57 0 
5523Z 535 

~ ~ ~ 51 
NUMBER INDEX 
flkl f.~ ~ 1ft {} -I!?Vg~1'Jt~ 

to.~ p A R T N1l SECTION NQ 

33 5522 53 392 5523Z 570 3 
35 5 52 2 53 3 93 5 522Z 535 22 
16 5522 53 393 5522Z 570 10 

5 522 53 393 5523Z 535 1 8 
32 5 5 2 2 53 393 5523Z 570 31 
30 5522 53 394-1 5522Z 535 2 

55 2 2 53 394-1 5523Z 535 7 
19 5522 53 394-1 5523Z 570 5 
31 5522 53 395-1 5522Z 535 2 

5522 53 396 5522Z 535 58 
5522 53 397 5522Z 535 59 

35 5522 53 430-2 5522Z 535 
51 5522 53 430-2 5523Z 535 

5522 53 431-2 5522Z 535 7 
5522 53 431-2 5523Z 535 1 5 

43 5522 53 433 5522Z 535 53 
5 5522 53 433 5523Z 535 1 

24 5522 5 3 440-2 5522Z 535 
52 5522 53 440-2 5523Z 535 
50 5522 53 441-2 5522Z 535 1 5 
52 5522 5 3 441-2 5523Z 535 3 
26 5522 53 443-1 5522Z 53 0 108 

5522 53 444 5522Z 530 107 
50 5522 53 444 5522Z 533 91 
34 5522 53 445 5522Z 530 132 
32 5522 53 451 5522Z 530 108 
40 5522 53 472 5522Z 575 9 
36 5522 53 472 5523Z 575 9 

5522 53 473 5523Z 576 36 
33 5522 53 473 5523Z 577 3 6 

5522 53 490-1 5522Z 575 
48 5522 53 491 - 1 5522Z 575 12 
31 5522 53 492 5522Z 575 21 
50 5522 53 492 5523Z 575 23 

5522 53 510-1 5522Z 575 
30 5522 53 511 5522Z 575 53 

5522 53 512 - 1 5522Z 575 4 3 
5522 53 512-1 5523Z 575 42 

27 5522 53 514 5522Z 575 54 
29 5522 53 514 5523Z 575 57 
21 5522 53 51 5 5522Z 575 41 
24 5522 53 522 - 3 5522Z 575 64 
51 5522 53 530 - 2 5522Z 575 
11 5522 53 531 - 2 5522Z 575 48 
49 5522 53 542-2 5522Z 575 57 
16 5522 53 620-1 5522Z 535 
1 8 5522 53 620-1 5523Z 535 
1 7 5522 53 621- 1 5522Z 535 " 7 
52 5522 53 621-1 5523Z 535 3 
12 5522 53 630 - 1 5522Z 535 
63 5522 53 630-1 5523Z 535 
10 5522 53 631 - 1 5522Z 535 1 5 

55 2 2 53 631 - 1 5523Z 535 1 5 
5522 53 640 5522Z 575 
5522 53 640 5523Z 575 

1 5522 53 641 5522Z 575 19 
36 5522 53 641 5523Z 575 21 
25 5522 53 650 5522Z 575 

4 5522 53 650 5523Z 575 
9 5522 5 3 651 5522Z 575 22 
9 5 5 22 53 651 5523Z 575 24 
9 5522 53 715-2 5523Z 530 120 
--1 3 - -
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5522 53 716 5523Z 530 
5522 53 721 5523Z 531 
55 22 53 722 5523Z 531 
5522 5 3 72 3 5523Z 530 
5522 53 723 5523Z 532 
5522 53 730 5523Z 530 
5 5 22 53 731 5523Z 530 
5522 53 732 5523Z 530 
5522 53 740 5523Z 53 0 
5522 53 741 5523Z 530 
5522 53 754 5523Z 530 
5522 53 760-1 5522Z 530 
5522 53 760-1 5523Z 530 
5522 53 761 -1 5522Z 530 
5522 53 761 -1 5523Z 530 
5522 53 780 5523Z 530 
5522 53 781 5523Z 530 
5522 53 790 5523Z 575 
5522 53 791 5523Z 575 
5522 53 810 5523Z 575 
5522 53 81 1 5523 Z 575 
5522 53 832 -2 5523Z 575 
5522 53 840- 1 5523Z 575 
5522 53 841-1 5523Z 575 
5 522 53 842-1 5523Z 575 
5522 54 110-2 5522Z 5 40 
5522 54 120 5522 Z 540 
5 522 54 130 5522Z 540 
5522 54 211 - 4 5522 Z 540 
5522 54 21 1-4 5523Z 540 
5522 54 212-4 5522Z 540 
5522 54 212 - 4 5523Z 540 
5522 54 213 5522Z 540 
5522 54 214-4 5522Z 540 
5522 54 214 - 4 5523Z 540 
5522 54 215-4 5522Z 540 
5522 54 215-4 5523Z 540 
5522 54 216-4 5522Z 540 
5522 54 216 - 4 5523Z 540 
5522 54 217 -4 5522Z 540 
5522 54 217-4 5523Z 540 
5522 54 2 1 8 5522Z 540 
5 522 54 218 5523 Z 540 
5522 5 4 219 5522Z 540 
5522 54 219 5523Z 540 
5522 54 223-1 5522Z 540 
5 522 54 223 - 1 5523Z 540 
5 522 54 224-1 5522Z 540 
5522 54 224-1 5523Z 540 
5 522 54 225 5522Z 540 
55 22 5 4 225 5523Z 540 
5522 54 2 26 5 522Z 540 
5 522 54 226 5523Z 540 
552 2 54 229 5522Z 54 0 
5522 5 4 2 29 5523Z 540 
5 5 22 54 231-1 5522Z 540 
55 2 2 5 4 231-1 5523Z 540 
5522 54 232 5522Z 540 
5 522 54 232 5523Z 540 
5 5 2 2 54 250-2 5522Z 540 
5522 54 250-2 5523 Z 540 
5522 54 2 51 5522Z 540 

1i ~ 
NUMBER 
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122 5522 
87 5522 
83 5522 

128 5522 
35 5522 

5522 
59 5522 
91 5522 

5522 
62 5522 
88 5522 

5522 
5522 

66 5522 
53 5522 

5522 
49 5522 

5522 
1 4 5522 

5522 
56 5522 
63 5522 

5522 
52 5522 
53 5522 
38 5522 
38 5522 
38 5522 
28 5522 
1 3 5522 
14 5 5 22 
29 5522 
44 5522 
26 5522 

8 5522 
27 5 5 22 

7 5522 
7 5522 

28 5522 
9 5522 

27 5522 
36 5522 
37 5522 
39 5522 
38 5522 
40 5 5 22 
34 5522 
33 5522 
41 552 2 
30 5522 
31 5 52 2 
31 5522 
32 5522 

6 5 5 22 
6 552 2 

19 5522 
26 5522 
25 5522 
16 5522 
21 5522 
19 5522 

2 5522 
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54 2 51 
54 260 
54 260 
54 261 
54 2 61 
54 262 
54 262 
54 263 
54 263 
54 3 10 
54 310 
54 311 
54 311 
54 312 
54 312 
54 312 
54 312 
54 320 
54 320 
54 321 
54 321 
54 330 
54 330 
54 331 
54 331 
54 340 
54 340 
54 3 41 
54 341 
54 350 
54 350 
54 350 
54 350 
54 3 51 
54 351 
54 3 51 
54 351 
54 411 
54 411 
54 41 2 -1 
54 412 -1 
54 412-1 
54 412 -1 
54 412-1 
54 412 - 1 
54 413 
5 4 413 
54 41 4-1 
5 4 414-1 
54 421-1 
54 421-1 
5 4 421-1 
54 421-1 
54 422 
54 42 2 
54 422 
54 422 
54 423 
54 423 
54 424 
54 425-1 
54 425-1 
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5523Z 54 0 2 
5522Z 540 
5523Z 540 
5522Z 540 28 
5523Z 540 13 
5522Z 540 26 
5523Z 540 8 
5522Z 540 27 
5523Z 540 7 
5522Z 545 
5522Z 547 
5522Z 545 64 
5522Z 547 64 
5522Z 545 63 
552 2Z 547 63 
5523Z 545 73 
5523Z 547 63 
5522Z 545 
5522Z 547 
5522Z 545 37 
5522Z 547 37 
5522Z 545 
5522Z 547 
5522Z 545 64 
5522Z 547 64 
5522Z 545 
5522Z 547 
5522Z 545 37 
5522Z 547 37 
5522 Z 545 
5522Z 547 
5523 Z 545 
5523Z 547 
5522Z 545 34 
5522 Z 547 34 
5523Z 545 41 
5 5 23 Z 547 34 
5522 Z 545 74 
5522Z 547 74 
5522Z 540 37 
5522Z 545 87 
5522Z 547 87 
5523Z 540 40 
5523Z 545 100 
5523Z 547 87 
5522Z 545 73 
5522Z 547 73 
5522Z 545 71 
5523Z 545 79 
5522Z 545 1 
5522Z 547 1 
5 523Z 545 12 
5523Z 547 1 
5522Z 545 54 
5522Z 547 54 
5523Z 545 1 1 
5523Z 547 54 
5522Z 545 3 
5523Z 5 45 16 
5522Z 545 68 
5522Z 545 7 
5523Z 545 99 
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5522 54 426 
5522 54 427 
5522 54 431 
5522 54 431 
5522 54 432 
5522 54 432 
5522 54 432 
5522 54 432 
5522 54 433 
5522 54 433 
5522 54 434 
5522 54 434 
5522 54 435-2 
5 522 54 435-2 
5522 54 436-1 
5522 54 436-1 
5522 54 437 
5522 54 437 
5522 54 441-1 
5522 54 441 - 1 
5522 54 441-1 
5522 54 442 
5522 54 442 
5522 54 443-2 
5522 54 443-2 
5522 54 444 
5522 54 444 
5522 54 445 
5522 54 445 
5522 54 446 
5522 54 446 
5522 54 447 
5522 54 447 
5522 54 449 
5522 54 450 
5522 54 450 
5522 54 460 
5522 54 460 
5522 54 471-1 
5522 54 471-1 
5522 54 471-1 
5522 54 471-1 
5522 54 472 
5522 54 472 
5522 54 472 
5522 54 472 
5522 54 473 
5522 54 473 
5522 54 473 
5522 54 473 
5522 54 474-1 
5522 54 474-1 
5522 54 475-1 
5522 54 475 - 1 
5522 54 476 - 1 
5522 54 476-1 
5522 54 476- 1 
5522 5.4 476 - 1 
5522 54 481 - 2 
5522 54 481 - 2 
5522 54 482-1 
5522 54 482-1 
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5522Z 545 
5522Z 547 
5522Z 545 
5523Z 545 
5522Z 545 
5522Z 547 
5523Z 545 
5523Z 547 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 54'5 
5522Z 547 
5523Z 545 
5523Z 547 
5522Z 545 
5522Z 547 
5523Z 545 
5523Z 547 
5522Z 545 
5522Z 547 
5523Z 545 
5523Z 547 
5522Z 545 
5522Z 547 
5522Z 545 
5522Z 547 
5522Z 545 
5522Z 547 
5523Z 545 
5523Z 547 
5522Z 545 
5523Z 545 
5522Z 545 
5522Z 547 

* ~ NUMBER 
No. 

gj~ 
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68 5522 
39 5522 
60 5522 
69 5522 
59 5522 
59 5522 
68 5522 
59 5522 
67 5522 
96 5522 
11 5522 
23 5522 
76 55 22 
95 5522 
1 4 55 2 2 
26 5522 
80 5522 
80 5522 
1 7 5522 
1 7 5522 

1 5522 
20 5522 

4 5522 
22 5522 

8 5522 
75 5522 
94 5522 
24 5522 
10 5522 
23 5522 

9 5522 
83 5522 

7 5522 
88 5522 

5522 
5522 
5522 
5522 

40 5522 
40 5522 
48 5522 
40 5522 
41 5522 
41 5522 
51 5522 
41 5522 
42 5522 
42 5522 
52 5522 
42 5522 
56 5522 
56 5522 
49 5522 
49 5522 
86 5522 
86 5522 
49 5522 
86 5522 
61 5522 
70 5522 
51 5522 
51 5522 
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54 482-1 5523Z 545 62 
54 482-1 5523Z 547 51 
54 483 5522Z 545 8 
54 484 5522Z 545 8 
54 485 5522Z 545 9 
54 510 5522Z 540 38 
54 510 5523Z 540 39 
54 520 5522Z 540 38 
54 520 5523Z 540 39 
54 531-1 5522Z 540 28 
54 531-1 5523Z 540 1 3 
54 532-1 5522Z 540 14 
54 532-1 5 523Z 540 29 
54 533 - 2 5522Z 540 26 
54 533 - 2 5523Z 540 8 
54 534-2 5522Z 540 27 
54 534-2 5523Z 540 7 
54 535-2 5522Z 540 7 
54 535-2 5523Z 540 28 
54 536 - 2 5522Z 540 9 
54 536 - 2 5523Z 540 27 
54 541 5522Z 540 6 
54 541 5523Z 540 6 
54 542 5522Z 540 42 
54 542 5523Z 540 21 
55 11 0 5522Z 550 
55 1 11 5522Z 550 40 
55 120-1 5522Z 550 
55 1 21 -1 5522Z 550 75 
55 130-1 5522Z 550 
55 1 31 -1 5522Z 550 42 
55 140-4 5522Z 550 
55 1 41 - 3 5522Z 550 73 
55 1 43 - 1 5522Z 550 38 
55 1 4 3 - 1 5523Z 531 81 
55 144 5522Z 550 44 
55 1 50-1 5522Z 550 
55 1 51 5522Z 550 70 
55 1 52 5522Z 550 69 
55 1 52 5523Z 550 1 7 
55 160- 1 5522Z 550 
55 170-1 5522Z 550 
55 1 71 5522Z 550 88 
55 1 72-1 5522Z 550 87 
55 1 72 - 1 5523Z 550 21 
55 1 73 5522Z 550 66 
55 173 5523Z 550 26 
55 174 5522Z 550 67 
55 174 5523Z 550 27 
55 180-3 5522Z 550 
55 181-3 5522Z 550 86 
55 190 5522Z 550 
55 190 5523Z 531 
55 210-2 5522Z 550 
55 210-2 5523Z 550 
55 211-2 5522Z 550 81 
55 211 -2 5523Z 550 14 
55 212 5522Z 520 73 
55 212 5522Z 530 62 
55 212 5522Z 550 83 
55 212 5523Z 520 48 
55 212 5523Z 530 51 
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5522 55 212 
5522 55 212 
5522 55 220-1 
5522 55 221-1 
5522 55 222 
5522 55 223 - 1 
5522 55 224-1 
5522 55 225 - 1 
5522 55 229 
5522 55 229 
5522 55 231 
5522 55 232 
5522 55 240 
5522 55 250 
5522 55 810-2 
5522 55 811-2 
5522 55 820-1 
5522 55 821-1 
5522 55 823 - 1 
5522 55 824-1 
5522 55 825-2 
5522 55 830 
5522 55 840-3 
5522 55 850 
5522 56 111 
5522 56 111 
5522 56 1 1 1 
5522 56 120- 1 
5522 56 123 
5522 56 123 
5522 56 124 
5522 56 124 
5522 56 1 30-1 
5522 56 1 33 
5522 56 140 
5522 56 1 41 
5522 56 1 42 
5522 56 1 42 
5522 56 1 43 
5522 56 210 
5522 56 211 
5522 56 212 
5522 56 213 
5522 56 220 
5522 56 221 
5522 56 222 
5522 56 230 
5522 56 2 31 
5522 56 2 42-1 
5522 56 242-1 
5522 56 242-1 
5522 56 242-1 
5522 56 242-1 
5522 56 242-1 
5522 56 310-1 
5522 56 311 
5522 56 320- 1 
5522 56 321 
5522 56 330- 1 
5522 56 331 
5522 56 340- 1 
552 2 56 340-1 

g~ lili 
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5523Z 531 
5523Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5523Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 550 
5522Z 55 0 
5522Z 560 
5522Z 560 
5523Z 560 
5522Z 560 
5522Z 560 
5523Z 560 
5522Z 560 
5523Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5523Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 560 
5522Z 535 
5522Z 537 
5522 Z 565 
5523Z 535 
5523Z 537 
5523Z 565 
5522Z 565 
5522Z 565 
5522Z 565 
5522Z 565 
5522Z 565 
5522Z 565 
5522Z 565 
5523Z 565 
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43 5522 
.1 5 5522 

5522 
79 5522 
80 5522 
59 5522 
61 5522 
64 5522 
51 5522 
51 5522 
62 5522 
65 5522 
60 5522 

5522 
5522 

86 5522 
5522 

79 5522 
59 5522 
61 5522 
64 5522 

5522 
5522 
5522 

54 5522 
54 5522 

2 5522 
46 5522 
55 5522 

5 5522 
51 5522 
25 5522 
43 5522 
36 5522 

5522 
35 5522 
1 4 5522 
35 5522 

5 5522 
5522 

2 5522 
9 5522 

1 2 5522 
5522 

27 5522 
24 5522 

5522 
23 5522 
46 5522 

3 5522 
9 5522 

49 5522 
37 5522 

7 5522 
5522 

4 5522 
5522 

26 5522 
5522 

23 5522 
5522 
5522 
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56 341 5522Z 565 7 
56 341 5523Z 565 30 
56 350-1 5522Z 565 
56 3 51 5522Z 565 25 
56 360 - 1 5522Z 565 
56 361 5522Z 565 22 
56 363-1 5522Z 565 6 
56 365 5522Z 565 2 
56 365 5523Z 565 25 
56 366-1 5522Z 565 27 
56 510 5522Z 565 
56 510 5523Z 535 
56 511 5522Z 565 19 
56 51 1 5523Z 535 40 
56 512 5522Z 565 16 
56 512 5523Z 535 42 
56 512 5523Z 537 52 
56 512 5523Z 565 18 
56 513 5522Z 565 12 
56 513 5523Z 535 38 
56 513 5523Z 537 48 
56 513 5523Z 565 1 4 
56 514 5522Z 565 18 
56 514 5523Z 537 54 
56 514 5523Z 565 24 
56 515 5522Z 565 24 
56 520 5522Z 565 
56 520 5523Z 537 
56 520 5523Z 565 
56 521 5522Z 565 1 4 
56 521 5523Z 537 50 
56 521 5523Z 565 21 
57 110-2 5522Z 570 
57 111 - 2 5522Z 570 47 
57 112-1 5522Z 570 53 
57 1 1 3 5522Z 570 40 
57 120-2 5522Z 570 
57 121-2 5522Z 570 56 
57 130-1 5522Z 570 
57 1 31 -1 5522Z 570 57 
57 133-1 5522Z 570 39 
57 1 40-1 5522Z 570 
57 1 41-1 5522Z 570 38 
57 1 50-1 5522Z 570 
57 1 51 -1 55 22Z 570 30 
57 152 5522Z 570 25 
57 160-1 5 522Z 570 
57 161-1 5 522Z 570 35 
57 170-2 5 522Z 57 0 
57 171 - 2 5522Z 570 27 
57 1 72 5522Z 570 6 
57 180-2 5522Z 570 
57 1 81 - 2 5522Z 570 24 
57 213-3 5522Z 57 0 41 
57 214-2 5522Z 570 43 
57 21 5'-3 5522Z 570 31 
57 216 - 3 5522Z 570 34 
57 217 - 4 5522Z 570 28 
57 218-4 5522Z 570 21 
57 219 5522Z 570 1 5 
57 219 5523Z 535 1 4 
57 219 5523Z 570 13 
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5522 57 230-1 5522Z 535 5522 57 853 55222 575 63 
5522 57 230 -1 5522Z 570 5522 57 853 5523Z 533 72 
5522 57 231 -1 5522Z 535 21 5522 57 853 5523Z 534 83 
5522 57 231-1 5522Z 570 46 5522 57 853 5523Z 575 43 
5522 57 232 5522Z 535 23 5522 57 853 5523Z 576 3 
5522 57 232 5522Z 570 45 5522 57 853 5523Z 577 3 
5522 57 250-1 5522Z 570 5522 59 110-2 5522Z 550 
5522 57 251-1 5522Z 570 49 5522 59 111 -1 5522Z 550 30 
5522 57 260-1 5522Z 570 5522 59 11 2 5522Z 550 5 
5522 57 261-1 5522Z 570 42 5522 59 1 1 3 5522Z 550 1 
5522 57 270-1 5522Z 570 5522 59 1 1 3 5523Z 550 91 
5522 57 271-1 5522Z 570 33 5522 59 1 1 4 5522Z 55 0 3 
5522 57 280-1 5522Z 570 5522 59 11 4 5523Z 550 90 
5522 57 281-1 5522Z 570 19 5522 59 11 5 5522Z 550 10 
5522 57 310-1 5522Z 575 5522 59 116 5522Z 550 36 
5522 57 310-1 5523Z 575 5522 59 118 5522Z 5.50 26 
5522 57 311-1 5522 Z 575 2 5522 59 1 1 8 5523Z 550 93 
5522 57 311 -1 5523Z 575 2 5522 59 125 5522Z 550 16 
5522 57 312 5522Z 575 13 5522 59 130-2 5522Z 550 6 
5522 57 312 5523Z 575 1 8 5522 59 133 5522Z 550 1 2 
5522 57 313 5522Z 575 16 5522 59 134 5522Z 550 35 
5522 57 313 5523Z 575 1 7 5522 61 11 2 5523Z 610 21 
5522 57 320-1 5522Z 575 5522 61 1 1 3 5523Z 620 31 
5522 57 320-1 5523Z 575 5522 61 1 1 4 5523Z 620 23 
5522 57 321-1 5522Z 575 5 5522 61 117-1 5523Z 610 3 
5522 57 321-1 5523Z 575 5 5522 61 119 5523Z 620 20 
5522 57 322 5522Z 575 1 5522 61 1 21 -1 5522Z 611 11 
5522 57 322 5523Z 575 1 5522 61 122-1 5522Z 611 2 
5522 57 323 5523Z 575 1 3 5522 61 123 5522Z 611 1 7 
5522 57 323-1 5522Z 575 31 5522 61 1 23 5523Z 690 1 
5522 57 330-2 5522Z 575 5522 61 1 24 5522Z 611 14 
5522 57 331 5522Z 575 32 5522 61 125 5522Z 611 1 3 
5522 57 332 5522Z 533 63 5522 61 126 5523Z 690 1 
5522 57 332 5522Z 575 42 5522 61 127 5523Z 620 47 
5522 57 332 5523Z 533 63 5522 61 131-2 5523Z 612 4 
5522 57 332 5523Z 534 74 5522 61 1 32-1 5523Z 612 1 
5522 57 332 5523Z 575 35 5522 61 135 5522Z 611 1 4 
5522 57 332 5523Z 576 23 5522 61 1 41 -1 5523Z 613 1 0 . 
5522 57 332 5523Z 577 23 5522 61 1 42-1 5523Z 613 1 
5522 57 333-2 5522Z 575 30 5522 61 143 5523Z 613 10 
5522 57 333-2 5523Z 575 32 5522 61 144 5523Z 690 2 
5522 57 334-2 5522Z 575 33 5522 61 145 5522Z 611 1 7 
5522 57 334-2 5523Z 575 34 5522 61 1 51 5522Z 611 19 
5522 57 335 5522Z 575 27 5522 61 1 51 5523Z 610 9 
5522 57 335 5523Z 575 29 5522 61 1 51 5523Z 613 11 
5522 57 340 5522Z 575 5522 61 1 51 5523Z 615 9 
5522 57 341 5522Z 575 24 5522 61 1 51 5523Z 690 7 
5522 57 350 5522Z 575 5522 61 161 5523Z 610 1 4 
5522 57 351 5522Z 575 38 5522 61 162 5523Z 610 1 4 
5522 57 352-2 5522Z 575 39 5522 61 163 5522Z 611 1 7 
5522 57 360 5523Z 575 5522 61 16 4 5522Z 611 1 4 
5522 57 360 5523Z 576 5522 61 165 5523Z 612 1 5 
5522 57 360 5523Z 577 5522 61 166 5522Z 611 2 
5522 57 361 5523Z 575 45 5522 61 167 5523Z 612 1 5 
5522 57 361 5523Z 576 1 2 5522 61 168 5522Z 611 1 4 
5522 57 361 5523Z 577 1 2 5522 61 172 5523Z 612 1 
5522 57 363 - 1 5522Z 575 58 5522 61 1 81 -1 5523Z 623 1 
5522 5.7 830-2 5523Z 575 5522 61 1 82 5523Z 623 1 8 
5522 57 831 5523Z 575 33 5522 61 1 83 -1 5523Z 623 3 
5522 57 850 5523Z 575 5522 61 184 5523Z 623 19 
5522 57 851 5523Z 575 40 5522 61 185 5523Z 623 2 
5522 57 852 5523Z 575 41 5522 61 229 5523Z 620 26 
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5522 61 229 5523Z 621 20 5522 
5522 61 234 5523Z 620 27 5522 
5522 61 234 5523Z 621 22 5522 
5522 61 235 5523Z 620 26 5522 
5522 61 235 5523Z 621 20 5522 
5522 61 236 5523Z 620 27 5522 
5522 61 239 5523Z 621 22 5522 
5522 61 253 5523Z 620 6 5522 
5522 61 255 5523Z 621 70 5522 
5522 61 256 5523Z 621 71 5522 
5522 61 511 5522Z 680 . 2 5522 
5522 61 512 - 1 5522Z 680 16 5522 
5522 61 521 5523Z 690 5522 
5522 61 522 5523Z 690 11 5522 
5522 61 523 5523Z 690 1 2 5522 
5522 61 527 5523Z 690 5522 
5522 61 528 5523Z 690 5522 
5522 61 534 5523Z 613 10 5522 
5522 61 536 5523Z 613 1 5522 
5522 61 631 5523Z 620 1 5 5522 
5522 61 642-3 5523Z 620 30 5522 
5522 61 643 5523Z 610 20 5522 
5522 61 651 5523Z 620 48 5522 
5522 61 911 5523Z 630 6 5522 
5522 61 930-2 5522Z 680 5522 
5522 61 940-1 5522Z 680 5522 
5522 61 960- 1 5522Z 680 5522 
5522 65 1 31 5523Z 660 40 5522 
5522 65 200-1 5522Z 567 5522 
5522 65 210 5522Z 567 5522 
5522 65 213-1 5522Z 567 20 5522 
5522 65 214-2 5522Z 567 1 5 5522 
5522 65 215-2 5522Z 567 21 5522 
5522 65 216-1 5522Z 567 7 5522 
5522 65 217 -1 5522Z 567 4 5522 
5522 65 218 5522Z 567 3 5522 
5522 65 220 5523Z 660 5522 
5522 65 221 5523Z 660 1 4 5 52 2 
5522 65 222 5523Z 660 1 5 5522 
5522 65 322 5523Z 660 30 5522 
5522 71 11 2 5523Z 710 29 5522 
5522 7 1 113-1 5523Z 710 33 5522 
5522 71 11 4 5523Z 710 40 5522 
5522 71 11 5 5523Z 710 70 5522 
5522 71 116 5523Z 710 1 5522 
5522 71 1 1 6 5523Z 710 1 5522 
5522 71 116 5523Z 720 47 5522 
5522 71 1 1 6 5523Z 720 47 5522 
5522 71 116 5523Z 730 76 5522 
5522 71 116 5523Z 735 16 5522 
5522 71 1 1 8 5523Z 720 57 5522 
5522 71 122 5523Z 710 29 5522 
5522 71 124 5523Z 710 24 5522 
5522 71 125 5523Z 710 29 5522 
5522 71 132 5523Z 710 46 5522 
5522 71 133 5523Z 720 74 5522 
5522 71 143 5523Z 710 52 5522 
5522 71 143 5523Z 720 54 5522 
5522 71 1 51 5523Z 710 38 5522 
5522 71 1 52 5523Z 710 39 5522 
5522 71 154 5523Z 710 42 5522 
5522 71 154 5523Z 710 42 5522 
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71 1 56 
71 157 
71 161 
71 162 
71 232 
71 233 
71 233 
71 234 
71 273 
71 410 
71 511 
71 512 
71 514 
71 514 
7 1 515 
71 516 
71 521 
71 5 51 
71 552 
71 555 
71 556 
71 561 
71 610 
71 615 
71 623 
72 112 
72 212 
72 213 
72 219 
72 223 
73 111 - 3 
73 11 2 
73 11 3 
73 1 1 4 
73 115-2 
73 1 21 -1 
73 131-3 
73 136 
73 136 
73 136 
73 136 
73 137 
73 1 41 -2 
73 142 
73 143 
73 211 
73 212 
73 215 
73 216-1 
73 311 - 3 
73 31 4 
73 321-1 
73 322-4 
73 333 
73 413 
73 413 
73 417 
73 419 
73 424 
73 426-1 
73 511 -1 
73 512 

t?~a/iif~ 
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5523Z 710 38 
5523Z 710 39 
5523Z 710 38 
5523Z 710 39 
5523Z 720 56 
5523Z 620 11 
5523Z 720 40 
5523Z 720 53 
5523Z 710 47 
5523Z 720 39 
5523Z 710 24 
5523Z 710 29 
5523Z 710 •40 
5523Z 710 40 
5523Z 710 24 
552 3Z 710 29 
5523Z 710 24 
5523Z 710 38 
5523Z 710 39 
5523Z 710 38 
5523Z 710 39 
5523Z 710 38 
5523Z 720 39 
5523Z 720 39 
5523Z 720 34 
5523Z 710 18 
5523Z 720 91 
5523Z 720 92 
5523Z 720 100 
5523Z 720 18 
5523Z 730 41 
5523Z 730 19 
5523Z 730 3 
5523Z 730 41 
5523Z 730 82 
5523Z 730 40. 
5523Z 730 51 
5523Z 730 5 
5523Z 730 5 
5523Z 735 69 
5523Z 735 69 
5523Z 730 65 
5523Z 730 50 
5523Z 730 39 
5523Z 730 38 
5523Z 730 49 
5523Z 730 47 
5523Z 730 48 
5523Z 730 45 
5523Z 730 35 
5523Z 730 35 
5523Z 730 34 
5523Z 730 29 
5523Z 730 32 
5523Z 730 73 
5523Z 735 55 
5523Z 730 75 
5523Z 730 77 
5523Z 730 62 
5523Z 730 64 
5523Z 7 40 4 
5523Z 740 19 
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5522 73 513 5523Z 740 
5522 73 513 5523Z 740 
5522 73 51 4-1 5523Z 740 
5522 73 515-1 5523Z 740 
5522 73 516-1 5523Z 740 
5522 73 517 5523Z 740 
5522 73 520 5 523Z 740 
5522 73 521 5523Z 740 
5522 73 522 5 523Z 740 
5522 73 522 55 23Z 740 
5522 73 523 5 523Z 740 
5522 73 524 5523Z 740 
5522 73 525 5523Z 740 
5522 73 526 5523Z 740 
5522 73 530 5523Z 740 
5522 73 531 5523Z 740 
5522 73 532 - 1 5523Z 740 
5522 73 533 55 23Z 740 
5522 73 534 5523Z 740 
5522 73 535 5523Z 740 
5522 73 536 5523Z 740 
5522 73 538 5523Z 740 
5522 73 539 5523Z 740 
5522 73 540 5523Z 740 
5522 73 550 5523Z 740 
5522 73 561-1 5523Z 740 
5522 73 562-1 5523Z 740 
5522 73 563 5523Z 740 
5522 73 564-1 5523Z 740 
5522 73 565 5523Z 740 
5522 73 611-1 5523Z 730 
5522 73 615-2 5523Z 730 
5522 74 1 1 3 5523Z 720 
5522 74 1 1 4 5 523Z 710 
5522 74 1 1 5 5523Z 720 
5522 74 1 21 5523Z 550 
5522 74 1 21 5523Z 730 
5522 74 1 31 5523Z 720 
5522 74 132 5523Z 720 
5522 74 133 5523Z 720 
5523 11 111 5523Z 110 
5523 11 11 2-1 5523Z 11 0 
5523 11 1 21 -1 5523Z 110 
5523 11 1 22-1 5523Z 11 0 
5523 11 1 51 - 1 5523Z 110 
5523 11 1 52 5523Z 110 
5523 11 1 53-2 5523Z 11 0 
5523 11 1 54 5523Z 110 
5523 11 1 5 5-1 5523Z 110 
5523 11 1 58 5523Z 11 0 
5523 11 161 -1 5523Z 110 
5523 11 162-2 5523Z 1 1 0 
5523 1 1 163-1 5523Z 11 0 
5523 11 164-1 5523Z 110 
5523 11 165 5523Z 110 
5523 11 211 -1 5 523Z 250 
5523 11 2 31 5523Z 11 5 
5523 1 .1 2 41-1 5 523Z 420 
5523 11 242 5523Z 420 
5523 1 1 310-1 5523Z 11 0 
5523 11 313 5523Z 11 0 
5523 11 322 5523 Z 1 1 0 

* ~ NUMBER * 51 INDEX 
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7 5523 11 330-1 
7 5523 11 332 

32 5523 11 333 
33 5523 11 334 
1 8 5523 11 340 
27 5523 11 344 
1 3 5 52 3 11 350-1 
34 5523 11 3 81 
20 5523 1 1 411 
20 55 2 3 11 412 
21 5523 11 413-1 
35 5523 11 414-1 
23 5523 11 431 
30 5523 11 451 
36 5 523 11 521-1 

3 5523 11 52 2-1 
1 5 5523 11 611 

8 5523 11 612-1 
2 5523 11 614 

70 5 523 11 615-1 
71 5523 11 621 
72 5523 11 624-1 
73 5523 11 626 
54 5523 11 631-1 
41 5523 11 721 
45 5523 11 722 
47 5523 11 722 
46 5523 11 723 
44 5523 11 723 
55 5523 11 731 
41 5523 11 901 - 1 
82 5523 11 902-1 
51 5523 11 903 
25 5523 11 904 
31 5523 12 111 
88 5523 12 11 2 
36 5523 12 11 2 
89 5523 12 122 
89 5523 12 123 
89 5523 14 111 -1 

103 5523 14 11 2 
106 5523 23 510-1 

53 5523 23 520 - 2 
63 5523 23 521-1 
so 5523 23 522 -1 
45 5523 23 523-1 
46 5523 23 524 
32 5523 23 525 
23 5523 23 526-1 
47 5523 23 527 
37 5523 23 530 
41 5523 23 531 
40 5 523 23 532 
38 5523 23 533 
42 5523 23 540 
25 5523 23 541 

8 5523 23 550 
33 5523 23 551 
20 5523 23 552 

11 1 5523 23 560 
80 5523 23 561 

132 5523 23 573-1 
- - 19 --
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No. SECTION No. 

5523Z 110 94 
5523Z 1 1 0 92 
5523Z 110 90 
5523Z 1 1 0 93 
5523Z 110 86 
5523Z 110 87 
5 5 23Z 110 79 
5523Z 1 10 51 
5523Z 710 56 
5523Z 710 63 
5523Z 710 53 
5523Z 710 61 
5523Z 110 100 
5523Z 110 44 
5523Z 110 53 
55 2 3Z 110 63 
5 523Z 11 7 1 3 
5 523Z 1 1 7 1 2 
5523Z 11 7 37 
5523 Z 110 75 
5523Z 11 0 123 
5523Z 110 122 
5523Z 110 124 
5523Z 1 1 0 107 
5523Z 110 104 
5523Z 1 1 0 1 31 
5523Z 110 1 31 
5523Z 110 133 
5523Z 110 1 33 
5523Z 11 0 130 
5523Z 110 5 
5523Z 110 20 
5523Z 110 2 
55 23Z 110 3 
5523Z 140 45 
5523Z 1 40 23 
5523Z 1 40 23 
5523Z 140 36 
5523Z 130 34 
5523Z 1 1 7 25 
5523Z 440 80 
5 523Z 235 24 
5523Z 235 
5 523Z 235 21 
5 523Z 235 27 
5523Z 235 23 
5523Z 470 11 
5523Z 470 12 
5523Z 235 31 
5 523Z 235 14 
5523Z 235 
5523Z 235 43 
5 5 23Z 235 42 
5523Z 235 41 
55 23Z 235 
5523Z 235 44 
5 523Z 235 
5 523Z 235 3 
5523Z 235 11 
5523Z 235 
5523Z 235 29 
5523Z 235 47 
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5523 23 574 
5523 23 575 
5523 23 576 
5523 23 577 
5523 23 578 
5523 23 580 
5523 24 110-2 
5523 24 120 
5523 24 1 21 
5523 24 122 
5523 24 123 
5523 24 125 
5523 24 126 
5523 24 1 31 
5523 24 160 
5523 24 210 
5523 24 211 
5523 24 212 
5523 24 213 
5523 24 214 
5523 24 215 
5523 24 220 
5523 24 221 
5523 24 222 
5523 24 223 
5523 24 231 
5523 24 232 
5523 24 233 
5523 24 2 41 
5523 24 250 
5523 24 260 
5523 24 310 
5523 24 311 
5523 24 320 
5523 24 321 
5523 24 330 
5523 24 331 
5523 24 335 
5523 24 412-2 
5523 24 421 
5523 25 11 5 
5523 27 320 
5523 27 321 
5523 27 410-1 
5523 27 41 1-1 
5523 27 422 
5523 27 424 
5523 27 444 
5523 29 1 50 
5523 29 1 51 
5523 29 160 
5523 29 164-1 
5523 29 165 
5523 29 1 71 
5523 29 175 
5523 29 1 81 
5523 29 190 
5523 29 1 91 
5523 29 192 
5523 29 221 
5523 29 222-1 
5523 29 341 
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5523Z 235 
5523Z 235 
5523Z 235 
5523Z 235 
5523Z 235 
5523Z 235 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 248 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 245 
5523Z 735 
5523Z 245 
5523Z 250 
5523Z 270 
5523Z 270 
5523Z 280 
5523Z 280 
5523Z 295 
5523Z 295 
5523Z 295 

' 5523Z 295 
5523Z 295 
5523Z 290 
5523Z 295 
5523Z 290 
5523Z 290 
5523Z 290 
5523Z 290 
5523Z 295 
5523Z 295 
5523Z 295 
5523Z 290 
5523Z 290 
5523Z 295 
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48 5523 
.49 5523 
50 5523 
45 5523 
46 5523 

5523 
32 5523 

5523 
25 5523 
28 5523 
26 5523 
24 5523 
1 5 5523 
56 5523 

5523 
5523 

72 5523 
49 5523 
80 5523 
78 5523 
87 5523 

5523 
52 5523 
83 5523 
82 5523 
88 5523 
94 5523 
95 5523 

138 5523 
5523 
5523 
5523 

125 5523 
5523 

1 1 7 5523 
5523 

122 5523 
107 5523 

41 5523 
36 5523 
1 2 5523 

5523 
30 5523 

5523 
78 5523 
62 5523 
63 5523 
58 5523 

5523 
45 5523 

5523 
81 5523 
56 5523 
59 5523 
57 5523 
58 5523 

5523 
48 5523 
79 5523 
45 5523 
99 5523 
26 5523 
-20 -
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29 361 5523Z 295 20 
29 370 5523Z 295 
29 371 5523Z 295 82 
29 372 5523Z 295 83 
29 390 5523Z 295 
29 391 5523Z 295 71 
29 392 5523Z 295 70 
29 394 5523Z 295 67 
29 422 5523Z 295 91 
29 434 5523Z 295 99 
29 438 5523Z 295 102 
31 111 - 2 5523Z 310 64 
31 112-3 5523Z 310 5 
31 1 1 3 5523Z 310 48 
31 11 4 5523Z 310 34 
31 11 5 5523Z 310 37 
31 116-1 5523Z 310 24 
31 1 1 7 5523Z 310 23 
31 119 5523Z 310 1 4 
31 121 5523 Z 310 52 
31 122-1 5523Z 310 46 
31 1 23 5523Z 310 66 
31 124 5523Z 31 0 54 
31 1 2 5- 1 5523Z 310 47 
31 126 5523Z 310 44 
31 130 5523Z 310 
31 131 5523Z 310 13 
31 140 5523Z 310 
31 1 41 5523Z 310 43 
31 1 50-1 5523Z 340 
31 1 51 - 1 5523Z 340 49 
31 1 52 - 1 5523Z 340 37 
3 1 1 53 5523Z 340 54 
31 154 5523Z 621 64 
31 160 5523Z 310 39 
32 11 0 5523Z 320 
32 111 5523Z 320 58 
32 112-2 5523Z 320 32 
32 11 3 5523Z 320 69 
32 11 4 5523Z 320 62 
32 1 1 4 5523Z 325 38 
32 120-2 5523Z 320 
32 121-1 5523Z 320 26 
32 12 2-1 5523Z 320 27 
32 123 5523Z 320 29 
32 124 5523Z 320 22 
32 125 5523Z 320 18 
32 126 5523Z 320 21 
32 1 2 9 5523Z 320 16 
32 1 31 5523Z 320 24 
32 133 5523Z 320 1 5 
32 134- 1 5523Z 320 20 
32 1 35-1 5523Z 320 19 
32 136 5523Z 720 79 
32 140 5523Z 320 80 
32 330 5523Z 325 
32 331 5523Z 325 31 
32 332 5523Z 325 40 
32 333 5523Z 325 39 
32 334 5523Z 325 1 3 
32 335· 5523Z 325 37 
32 336 5523Z 325 35 
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5523 32 337 
5523 32 337 
5523 32 340 
5523 32 341 
5523 32 342 
5523 32 343 
5523 32 344 
5523 32 345 
5523 32 350 
5523 32 3 51 
5523 33 11 0 
5523 33 111 
5523 33 11 2 
5523 33 1 1 3 
5523 33 114 
5523 33 11 5 
5523 33 1 1 6 
5523 33 120- 1 
5523 33 1 21 -1 
5523 33 122-2 
5523 33 123 
5523 33 124 
5523 33 125 
5523 33 130-2 
5523 33 1 31 -1 
5523 33 1 32 
5523 33 134 
5523 33 135 
5523 33 1 42-1 
5523 33 1 45 
5523 33 1 50 - 1 
5523 33 1 51 - 1 
5523 33 1 52 
5523 33 1 53 
5523 33 154 
5523 33 155 
5523 33 1 56 
5523 33 160- 1 
5523 33 161 -1 
5523 33 162 
5523 33 163 
5523 33 164 
5523 33 170-1 
5523 33 1 71 
5523 33 1 72 
5523 33 180 
5523 33 181 -1 
5523 33 182 
5523 33 183 
55·23 33 184 
5523 33 1 85 
5523 33 186 
5523 33 191 
5523 33 192 
5523 33 193 
5523 33 194 
5523 33 195 
5523 33 196 
5523 33 197 
5523 34 170 
5523 34 1 71 
5523 34 172-1 
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5523Z 325 
5523Z 720 
5523Z 325 
5523Z 325 
5523Z 325 
5523Z 325 
5523Z 325 
5523Z 325 
5523Z 325 
5523Z 325 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 330 
5523Z 340 
5523Z 340 
5523Z 340 
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28 5523 
96 5523 

5523 
4 5523 

1 4 5523 
8 5523 
6 5523 

23 5523 
5523 

. 19 5523 
5523 

69 5523 
75 5523 
68 5523 
70 5 52 3 
67 5523 
65 5523 

5523 
60 5523 
52 5523 
55 5523 
53 5523 
63 5523 

5523 
38 5523 
29 5523 
22 5523 
79 5523 
36 5523 
40 5523 

5523 
44 5523 
50 5523 
59 5523 
51 5523 
48 5523 
49 5523 

5523 
46 5523 
47 5523 
41 5523 
42 5523 

5523 
43 5523 
58 5523 

5523 
5 5523 

33 5523 
31 5523 
12 5523 
16 5523 
10 5523 
73 5523 
74 5523 
71 5523 
1 5 5523 
30 5523 
25 5523 

2 5523 
5523 

4 5523 
3 5523 
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34 180 5523Z 340 
34 1 81 5523Z 340 21 
34 1 82 5523Z 340 29 
34 1 83 5523Z 340 19 
34 1 84 5523Z 340 1 8 
34 190 5523Z 340 
34 1 91 5523Z 340 25 
34 193 5523Z 340 26 
34 194 5523Z 340 24 
34 195 5523Z 340 28 
34 210 5523Z 340 39 
34 211 5523Z 340 31 
34 212 5523Z 340 30 
34 213 5523Z 340 32 
34 214 5523Z 340 48 
34 21 5 5523Z 3.40 46 
34 216 5523Z 340 33 
34 230-1 5523Z 340 
34 232-1 5523Z 340 42 
34 260-1 5523Z 340 
34 261-1 5523Z 340 8 
34 262-1 5523Z 340 10 
34 263 5523Z 340 7 
34 264 5523Z 340 14 
35 1 11 5523Z 355 83 
35 11 2 5523Z 355 78 
35 1 1 3 5523Z 355 64 
35 1 1 4 5523Z 355 71 
35 11 5 5523Z 355 63 
35 116 5523Z 355 84 
35 120-1 5523Z 355 76 
35 1 30-1 5523Z 355 75 
35 140 5523Z 355 
35 1 41 5523Z 355 95 
35 1 42 5523Z 355 94 
35 143 5523Z 355 98 
35 144 5523Z 355 89 
35 145-1 5523Z 355 67 
35 146 5523Z 355 68 
35 147 5523Z 355 93 
35 150 5523Z 355 
35 1 51 5523Z 355 96 
35 1 52 5523Z 355 70 
35 160 5523Z 355 
35 161 5523Z 355 65 
35 165 5523Z 355 82 
35 166 5523Z 355 106 
35 167 5523Z 355 107 
35 168 5523Z 355 105 
35 1 80-1 5523Z 355 
35 210 5523Z 350 
35 211 5523Z 350 6 
35 212 5523Z 350 21 
35 213 5523Z 350 8 
35 214 5523Z 350 22 
35 215 5523Z 350 24 
35 216 5523Z 350 25 
35 217 5523Z 350 4 
35 218 5523Z 350 43 
35 219 5523Z 350 94 
35 220 5523Z 350 
35 221 5523Z 350 90 
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5523 35 222 5523Z 350 3 5523 35 356-1 5523Z 355 44 
5523 35 223 5523Z 350 5 5523 35 357 5523Z 355 41 
5523 35 23 0 5523Z 350 5523 35 358-1 5523Z 355 33 
5523 35 231 5523Z 350 39 5523 35 359 5523Z 355 40 
5523 35 232 5523Z 350 32 5523 35 359 5523Z 360 93 
5523 35 233 5523Z 350 36 5523 35 359 5523Z 430 98 
5523 35 234 5523Z 350 38 5523 35 361 5523Z 355 32 
5523 35 240-1 5523Z 350 5523 35 370-1 5523Z 355 
5523 35 241 5523Z 350 69 5523 35 371-1 5523Z 355 22 
5523 35 242 5523Z 350 84 5523 35 372 5523Z 355 21 
5523 35 243-1 5523Z 350 70 5523 35 373 5523Z 355 27 
5523 35 244 5523Z 350 76 5523 35 374 5523Z 355 28 
5523 35 245 5523Z 350 68 5523 35 375-1 5523Z 355 50 
5523 35 250 5523Z 350 5523 35 376 5523Z 355 39 
5523 35 2 51 5523Z 350 73 5523 35 377 5523Z 355 26 
5523 35 252 5523Z 350 86 5523 35 3 81 5523Z 355 61 
5523 35 254 5523Z 350 74 5523 35 382 5523Z 355 59 
5523 35 255 5523Z 350 100 5523 35 383 5523Z 355 29 
5523 35 256 5523Z 350 87 5523 35 384 5523Z 355 60 
5523 35 257 5523Z 350 91 5523 35 411 5523Z 350 9 
5523 35 258 5523Z 350 77 5523 35 412 5523Z 350 12 
5523 35 260 5523Z 350 5523 35 413 5523Z 350 11 
5523 35 261 5523Z 350 58 5523 35 414 5523Z 350 1 5 
5523 35 270-1 5523Z 350 5523 35 415 5523Z 350 16 
5523 35 271 5523Z 350 62 5523 35 416 5523Z 350 17 
5523 35 272 5523Z 350 67 5523 35 418 5523Z 350 18 
5523 35 273 5523Z 350 60 5523 36 110 5523Z 325 
5523 35 274-1 5523Z 350 54 5523 36 111-2 5523Z 360 73 
5523 35 275 5523Z 350 59 5523 36 11 2 5523Z 325 65 
5523 35 280 5523Z 350 5523 36 11 3 5523Z 325 86 
5523 35 281 5523Z 350 52 5523 36 114 5523Z 325 46 
5523 35 283 5523Z 350 48 5523 36 11 5 5523Z 325 74 
5523 35 290 5523Z 350 5523 36 116 5523Z 325 61 
5523 35 291 5523Z 350 65 5523 36 1 1 7 5523Z 325 58 
5523 35 310-1 5523Z 350 5523 36 118 5523Z 325 98 
5523 35 311 -1 5523Z 350 81 5523 36 120 5523Z 325 
5523 35 312 5523Z 350 82 5523 36 121-2 5523Z 375 90 
5523 35 313 5523Z 350 79 5523 36 122 5523Z 325 77 
5523 35 314 5523Z 350 93 5523 36 123 5523Z 325 67 
5523 35 320 5523Z 350 5523 36 124 5523Z 325 64 
5523 35 321 5523Z 350 63 5523 36 125 5523Z 325 63 
~523 35 330 5523Z 350 5523 36 126 5523Z 325 75 
5523 35 331 5523Z 350 29 5523 36 1 31 5523Z 325 51 
5523 35 332 5523Z 350 27 5523 36 132 5523Z 325 52 
5523 35 333 5523Z 350 31 5523 36 133 5523Z 325 49 
5523 35 334 5523Z 350 42 5523 36 134 5523Z 325 50 
5523 35 335 5523Z 350 34 5523 36 135 5523Z 325 43 
5523 35 336 5523Z 350 41 5523 36 140-2 5523Z 325 
5523 35 340 5523Z 355 5523 36 1 41 5523Z 325 78 
5523 35 341 5523Z 355 3 5523 36 142-1 5523Z 325 87 
5523 35 342 5523Z 355 4 5523 36 143 5523Z 325 90 
5523 35 344 5523Z 355 8 5523 36 144 5523Z 325 93 
5523 35 345 5523Z 355 12 5523 36 1 45 5523Z 325 92 
5523 35 346 5523Z 355 1 4 5523 36 146 5523Z 325 94 
5523 35 347 5523Z 355 9 5523 36 14 7 5523Z 325 97 
5523 35 348 5523Z 355 99 5523 36 148 5523Z 325 80 
5523 35 350-1 5523Z 355 5523 36 150 5523Z 325 
5523 35 351-1 5523Z 355 19 5523 36 1 51 5523Z 325 102 
5523 35 352 5523Z 355 35 5523 36 152 5523Z 325 103 
5523 35 353 5523Z 355 36 5523 36 153 5523Z 325 76 
5523 35 354 5523Z 355 38 5523 36 160 5523Z 325 
5523 35 355 5523Z 355 37 5523 36 161 5523Z 325 54 
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5523 36 162 5523Z 325 
5523 36 163 5523Z 325 
5523 36 164 5523Z 325 
5523 36 165 5523Z 325 
5523 36 1 71 5523Z 320 
5523 36 172 5523Z 360 
5523 36 211 5523Z 360 
5523 36 221 5523Z 360 
5523 36 222 55 23Z 360 
5523 36 223 5523Z 360 
5523 36 224 5523Z 360 
5523 36 225 5523Z 360 
5523 36 226 5523Z 36 0 
5523 36 310-4 5523Z 36 0 
5523 36 311 5523Z 360 
5523 36 312 5523 Z 360 
5523 36 320 - 4 5523 Z 360 
5523 36 330 5523Z 360 
5523 36 340 5523 Z 360 
5523 37 11 0 - 1 5523Z 375 
5523 37 111 -1 5523Z 375 
5523 37 113 5523 Z 375 
5523 37 114 5523Z 375 
5523 37 1 1 5 5523Z 375 
5523 37 116 5523Z 375 
5523 3 7 11 7 5523Z 375 
5523 37 1 1 8 5523Z 375 
5523 37 1 1 9 5523Z 375 
5523 37 1 20-1 5523Z 375 
5523 37 1 21 -1 5523 Z 375 
5523 37 122 5523 Z 375 
5523 37 123 5523Z 375 
5523 37 124-1 5 523Z 370 
5523 37 1 2 5 5523Z 375 
5523 37 126-2 5523Z 375 
5523 37 1 31 5523Z 375 
5523 37 1 32 5523Z 375 
5523 37 1 33 5523Z 375 
5523 37 1 34 5523Z 375 
5523 37 135 5523Z 370 
5523 37 141 5523Z 375 
5523 37 1 42 5523Z 375 
5523 37 150 5523Z 375 
5523 37 1 51 5523Z 375 
5523 37 1 52 5523Z 375 
5523 37 1 53 5523Z 375 
5523 37 154 5523Z 375 
5523 37 155 5523Z 375 
5523 37 1 56 5523Z 375 
5523 37 1 57 5523Z 375 
5523 37 158 552 3Z 375 
552 3 37 160 5523Z 375 
5523 37 161 5523Z -375 
5523 37 170 5523Z 375 
5523 37 1 71 5523 Z 375 
5523 37 172 5523Z 375 
552 3 37 180 5523Z 375 
5523 3.7 1 81 5523Z 375 
5523 37 190 5523Z 375 
5523 37 210 5523 Z 370 
5523 37 211 5523Z 370 
5523 37 212 5523Z 370 

* ~ NUMBER 
~ ij f 

INDEX 
No. g~ c i!ot -5 llO 

p A R T Nn 
55 552 3 37 213 
71 5523 37 214 
69 5523 37 215 
70 5523 37 220 
40 5523 37 221 
83 5523 37 500 
32 5523 37 513 
64 5523 37 514-1 
61 5523 37 515 
60 5523 37 521 
65 5523 37 522 
55 5523 37 523 
57 5523 38 121 - 1 

5523 38 12 2-1 
4 1 5523 38 123- 1 
37 5523 38 211 

5523 38 212 
48 5523 38 256-1 
47 5523 38 281-1 

5523 38 282 
1 2 5523 38 283 
32 5523 38 284-1 
53 5523 38 321 
64 5523 38 322 
19 5523 38 323-1 
38 5523 38 324 
so 5523 38 325 
68 5523 38 326 

5523 38 327 
1 7 5523 38 328 
25 5523 41 311-2 
56 5523 41 312-2 
35 5523 41 313-1 
26 5523 41 314 - 1 
39 5523 41 315- 2 
72 5523 41 316-2 

110 5523 41 317-2 
11 1 5523 41 318-2 

66 5523 41 319-1 
40 5523 41 321-1 
58 5523 41 322-1 
91 5523 41 323-2 

5523 41 324-2 
11 5 5523 41 326-1 

62 5523 41 327-1 
52 5523 41 328-1 
69 5523 41 330 
75 5523 41 333 
63 5523 41 334 
76 5523 41 340 
70 5523 41 341 - 1 

5523 41 342- 1 
49 5523 42 111 -1 

5523 42 11 2 
71 5523 42 11 3 
24 5523 42 114 

5523 42 1 21 - 1 
59 5523 42 131-1 
35 5523 42 1 32 

5523 42 1 41 -1 
52 5523 42 1 42 
45 5523 42 150 
--23 --
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5523Z 370 49 
5523Z 370 so 
5523Z 370 47 
5523Z 370 
5523Z 370 54 
5523Z 370 
5523Z 370 33 
5523Z 370 22 
5523Z 370 34 
5523Z 370 42 
5523Z 370 43 
5523Z 370 32 
5523Z 380 25 
5523Z 380 23 
5523Z 380 21 
5523Z 380 26 
5523Z 380 20 
5523Z 390 14 
5523Z 390 86 
5523Z 390 83 
5523Z 390 87 
5523Z 390 88 
5523Z 390 48 
5523Z 390 55 
5523Z 390 59 
5523Z 39 0 42 
5523Z 390 54 
5523Z 390 43 
5523Z 390 47 
5523Z 310 49 
5523Z 410 34 
5523Z 410 20 
5523Z 410 35 
5523Z 410 19 
5523Z 410 2 
5523 Z 410 30 
5523Z 41 0 3 
5523Z 41 0 32 
5523Z 410 8 
5523Z 410 31 
5523Z 410 6 
552 3Z 410 36 
5523Z 410 22 
5523Z 410 1 
5523Z 4 10 18 
5523Z 4 10 21 
5523Z 410 33 
5523Z 410 28 
5523Z 410 25 
5523Z 41 0 26 
5523Z 410 4 
5523Z 410 7 
5523Z 420 43 
5523Z 420 52 
5523Z 420 49 
5523Z 420 51 
5523 Z 420 1 
5523Z 420 13 
5523Z 420 10 
5523Z 420 23 
5523Z 420 21 
5523Z 420 
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5523 42 160 5523Z 420 81 5523 46 1 1 3 - 2 5523Z 450 33 
5523 42 163 5523Z 420 .79 5523 46 1 1 4 5523Z 450 29 
5523 42 170 5523Z 420 5523 46 120- 1 5523Z 450 
5523 42 1 71 5523Z 420 39 5523 46 1 21 -1 5523Z 450 26 
5523 42 180 5523Z 420 5523 46 1 2 2-1 5523Z 45 0 25 
5523 42 1 81 5523Z 420 29 5523 46 123 5523Z 45 0 24 
5523 42 190 5523Z 420 5523 46 1 41 5523Z 450 1 5 
5523 42 191 5523Z 420 25 5523 46 1 51 5523Z 450 21 
5523 42 211 5523Z 420 2 5523 46 161 5523Z 450 34 
5523 42 212 5523Z 420 1 8 5523 46 170 5523Z 450 
5523 42 213 5523Z 420 16 5523 46 1 71 5523Z 450 10 
5523 42 221 5523Z 420 11 5523 46 172 5523Z 450 9 
5523 42 231 5523Z 420 7 5523 46 173 5523Z 450 38 
5523 42 240 5523Z 420 50 5523 46 174 5523Z 450 11 
5523 42 250 5523Z 420 9 5523 46 175 5523Z 450 46 
5523 42 261-1 5523Z 420 37 5523 47 110-3 5523Z 470 
5523 42 262 5523Z 420 87 5523 47 114- 1 5523Z 470 24 
5523 42 263 5523Z 420 36 5523 47 11 5 5523Z 470 27 
5523 42 264 5523Z 420 88 5523 47 1 1 6 5523Z 470 4 
5523 42 271 5523Z 420 38 5523 47 1 1 7 5523Z 470 33 
5523 42 272 5523Z 42 0 28 5523 47 11 8 5523Z 47 0 34 
5523 42 310 5523Z 420 5523 47 119 5523Z 470 5 
5523 42 311 5523Z 420 75 5523 47 121 5523Z 470 29 
5523 42 320 5523Z 420 5523 47 1 22-1 5523Z 470 20 
5523 42 321 5523Z 420 72 5523 47 1.23 5523Z 47 0 31 
5523 42 322 5523Z 420 71 5523 47 124 5523Z 470 3 0 
5523 42 323 5523Z 420 77 5523 47 125 5523Z 470 1 5 
5523 42 324 5523Z 420 7 6 5523 47 131 -1 5523Z 470 37 
5523 42 331 5523Z 420 63 5523 47 1 32 5523Z 470 44 
5523 42 332 5523Z 420 56 5523 47 139 5523Z 47 0 45 
5523 42 333 5523Z 420 62 5523 47 140 5523Z 47 0 2 
5523 42 340 5523Z 420 5523 47 1 51 5523Z 470 40 
5523 42 341 5523Z 420 70 5523 47 1 52 5523Z 470 39 
5523 42 350 5523Z 420 5523 48 11 2 5523Z 650 21 
5523 42 351 5523Z 420 68 5523 48 1 4 1 5523Z 650 44 
5523 43 1 21 - 1 5523Z 430 24 5523 48 142 5523Z 650 35 
5523 43 122 5523Z 430 27 5523 48 1 51 5523Z 650 43 
5523 43 123 5523Z 430 88 5523 48 1 52 5523Z 650 40 
5523 43 124 5523Z 430 89 5523 48 1 53 5523Z 650 41 
5523 43 125 5523Z 430 95 5523 51 114- 1 5523Z 510 1 5 
5523 43 126 5523Z 450 48 5523 51 11 5 - 1 5523Z 510 1 7 
5523 43 1 27 5523Z 430 38 5523 51 116- 2 5523Z 510 3 
5523 43 1 31 -1 5523Z 420 90 5523 51 120 5523Z 510 
5523 43 132 5523Z 420 92 5523 51 121 5523Z 510 19 
5523 43 133 5523Z 1 1 5 38 5523 51 122 - 1 5523Z 510 1 2 
5523 43 521 5523Z 430 90 5523 51 123-1 5523Z 510 14 
5523 43 522 5523Z 430 91 5523 51 124 5523Z 510 10 
5523 43 523 - 1 5523Z 430 84 5523 51 125 5523Z 510 11 
5523 43 531-1 5523 Z 420 89 5523 51 126-1 5523Z 510 1 8 
5523 44 112-1 5523Z 460 11 5523 51 1 27-1 5523Z 510 1 6 
5523 44 1 31 -1 5523Z 460 35 5523 51 1 31 5523Z 510 7 
5523 44 1 32-1 5523Z 460 36 5523 51 1 31 5523Z 52 0 3 
5523 44 133 5523Z 460 52 5523 51 1 31 5523Z 531 1 5 
5523 44 134 5523Z 460 51 5523 51 131 5523Z 534 8 
5523 44 135 5523Z 460 24 5523 51 1 31 5523Z 535 4 
5523 44 240 5523Z 440 5523 51 1 31 5523Z 537 8 
5523 44 2 41 5523Z 440 9 5523 51 1 31 5523Z 570 19 
5523 44 530 5523Z 440 5523 51 140- 1 5523Z 510 
5523 44 531 5523Z 440 58 5523 51 1 41 -1 5523Z 510 1 3 
5523 46 110- 2 5523Z 450 5523 52 111 - 1 5523Z 520 60 
5523 46 111 5523Z 450 32 5523 52 112 - 1 5523Z 520 61 
5523 46 112 - 1 5523Z 450 22 5523 52 210 5523Z 520 

--24 --



g~ Cl ~ 1:1 
tlll ""'5 

p A R T Na 
5523 52 211 
5523 52 212 
5523 52 213 
5523 52 213 
5523 52 213 
5523 52 213 
5523 52 220 
5523 52 221 
5523 52 231 
5523 52 232 
5523 52 232 
5523 52 233 
5523 52 234 
5523 52 236 
5523 52 237 
5523 52 238 
5523 52 239 
5523 52 2 41 
5523 52 241 
5523 52 310 
5523 52 311 
5523 52 312 
5523 52 320 
5523 52 321 
5523 52 330 
5523 52 331 
5523 52 332 
5523 52 333 
5523 52 334 
5523 52 335 
5523 52 336 
5523 52 337 
5523 52 340 
5523 52 350 
5523 52 3 51 
5523 52 360 
5523 52 361 
5523 52 370 
5523 52 380 
5523 52 3 81 
5523 52 410 
5523 52 411 
5523 52 421 
5523 52 422 
5523 52 423 -1 
5523 52 500-1 
5523 52 521 
5523 52 522 
5523 52 523 
5523 52 524 
5523 52 525-1 
5523 52 526-1 
5523 52 530 
5523 52 533 
5523 52 534 
5523 52 542 
5523 52 543 
5523 5.2 544 
5523 52 550 
5523 52 5 51 
5523 52 552 
5523 52 560 

fl~ {fit 
PART 

-t!7v"~*Ji5-
SECTION Na 
5523Z 520 
5523Z 520 
5522Z 530 
5523Z 520 
5523Z 530 
5523Z 531 
5523Z 520 
5523Z 520 
5523Z 520 
5523Z 520 
5523Z 531 
5523Z 520 
5523Z 520 
5523Z 520 
5523Z 520 
5523Z 520 
5523Z 52 0 
5523Z 520 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 5 31 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 531 
5523Z 520 
5523Z 520 
5523Z 520 
5523Z 531 
5523Z 520 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 
5523Z 567 

* -'ij­NUMBER 
No. £'B 

p A 

39 5523 
44 5523 

9 5523 
42 5523 

9 5523 
26 5523 

5523 
36 5523 
1 4 5523 

' 16 5523 
116 5523 

28 5523 
32 5523 

4 5523 
7 5523 

13 5523 
12 5523 
23 5523 

11 7 5523 
5523 

36 5523 
38 5523 

5523 
1 8 5523 

5523 
109 5523 

2 5523 
4 5523 
5 5523 

10 5523 
108 5523 

33 5523 
11 0 5523 

5523 
11 3 5523 

5523 
11 5 5523 
1 1 4 5523 

5523 
1 4 5523 

5523 
2 5523 

85 5523 
137 5523 

64 5523 
5523 

34 5523 
33 5523 
32 5523 
35 5523 
39 5523 
36 5523 

3 5523 
5 5523 
2 5523 
1 5523 

16 5523 
1 5523 

5523 
20 5523 
19 5523 

5523 
- - 25 - -

* 51 INDEX 
Cl co iii = --:I 

R T Nu 

52 561 
52 570 
52 571 
52 580 
52 581 
53 110-1 
53 111 
53 120-2 
53 121-2 
53 130 
53 1 31 
53 1 40-1 
53 1 41 
53 1 42 
53 143 
53 150-2 
53 1 51 -2 
53 1 52 
53 1 60 
53 161 
53 162 
53 170 
53 1 71 
53 180- 1 
53 1 81-1 
53 182 
53 183 
53 184 
53 185 
53 190 
53 210 
53 210 
53 211 
53 211 
53 220 
53 220 
53 221 
53 221 
53 230-1 
53 231-1 
53 311 - 2 
53 312-2 
53 320 
53 321 
53 322 
53 322 
53 330 
53 331 
53 340 
53 340 
53 341 
53 3 41 
53 350 - 1 
53 351 - 1 
53 36 0 
53 360 
53 361 
53 361 
53 362 
53 362 
53 371-1 
53 372-2 

-t!7v"~$Ji5- No. SECTION Na 
5523Z 567 26 
5523Z 567 
5523Z 567 20 
5523Z 567 
5523Z 567 26 
5523Z 531 
5523Z 531 105 
5523Z 531 
5523Z 531 93 
5523Z 531 
5523Z 531 102 
5523Z 531 
5523Z 531 52 
5523Z 531 51 
5523Z 531 57 
5523Z 5.31 
5523Z 531 46 
5523Z 531 47 
5523Z 531 
5523Z 531 61 
5523Z 531 64 
5523Z 531 
5523Z 531 41 
5523Z 531 
5523Z 531 76 
5523Z 531 74 
5523Z 531 71 
5523Z 531 72 
5523Z 531 67 
5523Z 531 
5523Z 535 
5523Z 537 
5523Z 535 53 
5523Z 537 27 
5523Z 535 
5523Z 537 
5523Z 535 46 
5523Z 537 35 
5523Z 531 
5523Z 531 45 
5523Z 535 55 
5523Z 535 5 
5523Z 535 
5523Z 535 54 
5523Z 535 26 
5523Z 570 11 
5523Z 535 
5523Z 535 25 
5523Z 535 
5523Z 570 
5523Z 535 35 
5523Z 570 9 
5523Z 535 
5523Z 535 6 
5523Z 535 
5523 Z 570 
5523Z 535 19 
5523Z 570 21 
5523Z 535 20 
5523Z 570 22 
5523Z 535 57 
5523Z 535 16 
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5523 53 380 5523Z 535 
5523 53 383 5523Z 535 
5523 53 390 5523Z 535 
5523 53 410 5523Z 535 
5523 53 420 5523Z 535 
5523 53 430 5522Z 535 
5523 53 430 5522Z 570 
5523 53 430 5522Z 570 
5523 53 430 5523Z 535 
5523 53 430 5523Z 570 
5523 53 431 5522Z 535 
5523 53 431 5522Z 570 
5523 53 431 5522Z 570 
5523 53 431 5523Z 535 
5523 53 431 5523Z 570 
5523 53 441-2 5523Z 531 
5523 53 442 5523Z 531 
5523 53 444 5523Z 53 1 
5523 53 445 5523Z 531 
5523 53 451 - 1 5523Z 531 
5523 53 452 5523Z 531 
5523 53 453 5523Z 531 
5523 53 454 5523Z 531 
5523 53 455 5523Z 531 
5523 53 456 5523Z 531 
5523 53 457-1 5523Z 531 
5523 53 461 5523Z 535 
5523 53 511 -1 5523Z 576 
5523 53 512 5523Z 576 
5523 53 513 5523Z 576 
5523 53 514 5523Z 535 
5523 53 515 5523Z 535 
5523 53 516 5523Z 577 
5523 53 520 5523Z 576 
5523 53 521 5523Z 576 
5523 53 52·2 5523Z 576 
5523 53 523 5523Z 576 
5523 53 523 5523Z 577 
5523 53 610 5523Z 576 
5523 53 611 5523Z 576 
5523 53 612 5523Z 576 
5523 53 613 5523Z 576 
5523 53 614 - 1 5523Z 576 
5523 53 620 5523Z 576 
5523 53 621 5523Z 576 
5523 53 630 5522Z 575 
5523 53 630 5523Z 534 
5523 53 630 5523Z 576 
5523 53 630 5523Z 577 
5523 53 631 5522Z 575 
5523 53 631 5523Z 534 
5523 53 631 5523Z 576 
5523 53 631 5523Z 577 
5523 53 632 5523Z 576 
5523 53 633-1 5523Z 576 
5523 53 640-2 5523Z 575 
5523 53 641-2 5523Z 575 
5523 53 650 5522Z 575 
5523 53 650 5523Z 576 
5523 53 651 5522Z 575 
5523 53 651 5523Z 576 
5523 53 710 5523Z 577 

~ · ~ 
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* 
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56 5523 53 711 
.31 5523 53 720 

5523 53 721 
23 5523 53 722 

5523 53 723 
5523 53 724 
5523 53 730 
5523 53 731 
5523 53 732 
5523 53 733 

32 5523 53 733 
11 5523 53 734 
11 5523 53 735 
1 7 5523 53 736 
30 5523 53 741 

148 5523 53 742 
150 5523 53 743 

89 5523 53 744 
85 5523 53 745 

169 5523 53 746 
1 71 5523 53 7 51 
170 5523 53 752 
168 5523 53 753 
1 73 5523 53 754 
166 5523 53 758 
167 5523 53 759 

28 5523 53 760 
37 5523 53 761 
38 5523 53 763 
41 5523 53 764 
59 5523 53 765 
60 5523 53 766 
39 5523 53 767 

5523 53 768 
40 5523 53 770 
42 5523 53 771 
35 5523 53 781-2 
35 5523 53 783 

5523 53 790 
53 5523 53 791 
54 5523 53 793 
52 5523 53 810 
51 5523 53 811 

5523 53 812 
46 5523 53 813- 1 

5523 53 81 4-1 
5523 53 815 
5523 53 820 
5523 53 830 

70 5523 53 831 
84 5523 53 840-1 

5 5523 53 842 
5 5523 53 843 

45 5523 53 844 
50 5523 53 850 

5523 53 851 
58 5523 53 853 

5523 53 854 
5523 53 855 

55 5523 53 861-1 
47 5523 53 871 

5523 53 910-1 
- 26 -
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5523Z 577 53 
5523Z 577 
5523Z 577 46 
5523Z 577 48 
5523Z 577 50 
5523Z 577 45 
5523Z 537 
5523Z 537 3 
5523Z 537 22 
5523Z 534 36 
5523Z 537 23 . 
5523Z 537 13 
5523Z 537 14 
5523Z 537 18 
5523Z 537 31 
5523Z 537 34 
5523Z 537 19 
5523Z 537 39 
5523Z 537 43 
5523Z 537 44 
5523Z 534 1 
5523Z 534 1 7 
5523Z 534 1 2 
5523Z 534 1 4 
5523Z 534 56 
5523Z 534 61 
5523Z 534 
5523Z 534 35 
5523Z 534 48 
5523Z 534 55 
5523Z 534 59 
5523Z 534 53 
5523Z 534 41 
5523Z 534 57 
5523Z 534 
5523Z 534 49 
5523Z 534 47 
5523Z 534 50 
5523Z 534 
5523Z 534 77 
5523Z 534 82 
5523Z 534 
5523Z 534 88 
5523Z 534 94 
5523Z 534 25 
5523Z 534 24 
5523Z 534 20 
5523Z 537 
5523Z 534 
5523Z 534 92 
5523Z 534 64 
5523Z 534 28 
5523Z 532 3 
5523Z 534 107 
5523Z 537 
5523Z 537 7 
5523Z 537 5 
5523Z 537 9 
5523Z 537 17 
5523Z 532 37 
5523Z 533 11 
5523Z 532 
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5523 53 911-1 5523Z 532 
5523 53 921 5523Z 532 
5523 53 922 5523Z 532 
5523 53 923 5523Z 532 
5523 53 924 5523Z 532 
5523 53 925 5523Z 532 
5523 53 926-1 5523Z 532 
5523 53 927 5523Z 532 
5523 53 928-1 5523Z 532 
5523 53 929 - 1 5523Z 532 
5523 54 110-2 5523Z 540 
5523 54 120 5523Z 540 
5523 54 130 5523Z 540 
5523 54 210 5523Z 545 
5523 54 210 5523Z 547 
5523 54 211 5523Z 545 
5523 54 211 5523Z 547 
5523 54 230 5523Z 545 
5523 54 231 5523Z 545 
5523 54 231 5523Z 547 
5523 54 232 5523Z 545 
5523 54 232 5523Z 547 
5523 54 233 5523Z 545 
5523 54 233 5523Z 547 
5523 54 234 5523Z 545 
5523 54 234 5523Z 547 
5523 54 235 5523Z 545 
5523 54 235 5523Z 547 
5523 54 235 552 3Z 560 
5523 54 236 5523Z 545 
5523 54 236 5523Z 547 
5523 54 236 5523Z 560 
5523 54 237-1 5523Z 545 
5523 54 237-1 5523Z 547 
5523 54 237 -1 5523Z 560 
5523 54 238 5523Z 545 
5523 54 238 5523Z 547 
5523 54 238 5523Z 560 
5523 54 2 41 5523Z 545 
5523 54 242 5523Z 545 
5523 54 310 5523Z 545 
5523 54 310 5523Z 547 
5523 54 311 5523Z 545 
5523 54 311 5523Z 547 
5523 54 411 5523Z 545 
5523 54 411 5523Z 547 
5523 54 412 5523Z 545 
5523 54 412 5523Z 547 
5523 54 421 5523Z 545 
5523 54 422 5523Z 545 
5523 54 511 5523Z 547 
5523 54 512 5523Z 547 
5523 54 513 5523Z 547 
5523 54 514 5523Z 547 
5523 54 520 5523Z 547 
5523 55 110 5523Z 550 
5523 55 111 5523Z 550 
5523 55 120 5523Z 550 
5523 55 1 21 5523Z 550 
5523 55 122 5523Z 550 
5523 55 1 30-1 5523Z 550 
5523 55 1 31 5523Z 550 

:m: ~ 
NUMBER 

ms 
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INDEX 
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16 5523 55 140-1 
6 5523 55 1 41 
7 5523 55 1 50-1 
8 5523 55 161 
9 5523 55 162 

14 5523 55 163-1 
1 7 5523 55 164 
20 5 52 3 55 165 
21 5523 55 166 
42 5523 55 167 
39 5523 55 168 
39 5523 55 169-1 
39 5523 55 169-1 

5523 55 170-1 
5523 55 1 71 -1 

74 5523 55 180 
64 5523 55 181 

5523 55 210-1 
89 5523 55 211 
74 5523 55 212 
84 5523 55 213 
92 5523 55 220-1 
93 5523 55 221 - 1 

100 5523 55 230 - 1 
82 5523 55 2 31 - 1 
73 5523 55 232 
88 5523 55 233 
96 5523 55 234-1 
1 3 5523 55 240-1 
86 5523 55 2 50-1 
94 5523 55 260 
11 5523 55 270 
85 5523 55 271 
93 5523 55 280 
10 5523 56 120 
91 5523 56 121 
98 5523 56 122 
16 5523 56 130 
98 5523 56 140 
97 5523 56 1 41 

5523 56 1 42 
5523 56 1 50 

42 5523 56 1 51 
37 5523 56 210 
53 5523 56 211 
56 5523 56 220 
59 5523 56 221 
49 5523 56 222 
21 5523 56 223 
20 5523 56 230 
39 5523 56 231 

3 5523 56 232-1 
90 5523 56 233 
91 5523 56 240 
68 5523 56 2 41 

5523 56 242 
65 5523 56 250 

5523 56 251 
38 5523 56 252 
36 5523 56 260 

5523 56 261 
1 8 5523 56 262 
--27 --
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5523Z 550 
5523Z 550 22 
5523Z 550 
5523Z 550 3 
5523Z 550 1 
5523Z 550 12 
5523Z 550 13 
5523Z 550 32 
5523Z 550 33 
5523Z 550 34 
5523Z 550 47 
5523Z 531 65 
5523Z 550 50 
5523Z 550 
5523Z 550 29 
5523Z 5.50 
5523Z 550 6 
5523Z 550 
5523Z 550 43 
5523Z 550 45 
5523Z 550 44 
5523Z 550 
5523Z 550 56 
5523Z 550 
5523Z 550 58 
5523Z 550 54 
5523Z 550 55 
5523Z 550 60 
5523Z 520 52 
5523Z 520 
5523Z 550 
5523Z 550 
5523Z 550 49 
5523Z 520 
5523Z 560 
5523Z 560 14 
5523Z 560 22 
5523Z 560 19 
5523Z 560 
5523Z 560 28 
5523Z 560 37 
5523Z 560 
5523Z 560 28 
5523Z 560 
5523Z 560 27 
5523Z 560 
5523Z 560 39 
5523Z 560 38 
5523Z 560 42 
5523Z 560 
5523Z 560 50 
5523Z 560 48 
5523Z 560 59 
5523Z 560 
5523Z 560 58 
5523Z 560 57 
5523Z 560 
5523Z 560 55 
5523Z 560 56 
5523Z 560 
5523Z 560 39 
5523Z 560 38 
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5523 56 263 5523Z 560 42 5523 
5523 56 310 5523Z 565 5523 
5523 56 311 5523Z 565 29 5523 
5523 56 320 5523Z 565 5523 
5523 56 321 5523Z 565 26 5523 
5523 56 330 5523Z 565 5523 
5523 56 331 5523Z 565 23 5523 
5523 56 340 5523Z 565 5523 
5523 56 341 5523Z 565 1 1 5523 
5523 56 360 5523Z 565 5523 
5523 56 361 5523Z 565 28 5523 
5523 56 370 5523Z 565 5523 
5523 56 371 5523Z 565 31 5523 
5523 56 380 5523Z 565 5523 
5523 56 381 5523Z 565 4 5523 
5523 56 391-2 5523Z 565 1 2 5523 
5523 56 510 5523Z 565 5523 
5523 56 511 5523Z 565 16 5523 
5523 ' 56 513 5523Z 535 44 5523 
5523 56 513 5523Z 565 22 5523 
5523 56 514 5523Z 565 20 5523 
5523 56 515 5523Z 565 10 5523 
5523 56 521 - 1 5523Z 565 27 5523 
5523 57 110 5523Z 570 5523 
5523 57 1 11 5523Z 570 34 5523 
5523 57 120 5523Z 570 5523 
5523 57 1 21 5523Z 570 33 5523 
5523 57 130 5523Z 570 5523 
5523 57 1 31 5523Z 570 35 5523 
5523 57 140 5523Z 570 5523 
5523 57 1 41 5523Z 570 29 5523 
5523 57 150 5523Z 570 5523 
5523 57 1 51 5523Z 570 12 5523 
5523 57 160 5523Z 57 0 5523 
5523 57 161 5523Z 570 20 5523 
5523 57 1 71 -1 5523Z 570 38 5523 
5523 57 1 7 2 - 1 5523Z 570 32 5523 
5523 57 1 7 3-1 5523Z 570 36 5523 
5523 57 1 7 4-1 5523Z 570 28 5523 
5523 57 1 75 - 1 5523Z 57 0 14 5523 
5523 57 180 5523Z 570 5523 
5523 57 1 8-1 5523Z 570 27 5523 
5523 57 1 82 -1 5523Z 570 40 5523 
5523 57 210-2 5523Z 570 5523 
5523 57 211 - 2 5523Z 570 39 5523 
5523 57 220-2 5523Z 57 0 5523 
5523 57 221-2 5523Z 570 37 5523 
5523 57 230- 2 5523Z 570 5523 
5523 57 231-2 5523Z 570 18 5523 
5523 57 240 5523Z 570 5523 
5523 57 241 5523Z 570 6 5523 
5523 5·7 511 - 1 5523Z 576 30 5523 
5523 57 511 - 1 5523Z 577 30 5523 
5523 57 512 5523Z 576 34 5523 
5523 57 512 5523Z 577 34 5523 
5523 57 520 5523Z 576 5523 
5523 57 520 5523Z 577 5523 
5523 57 521 5523Z 576 33 5523 
5523 57 521 5523Z 577 33 5523 
5523 57 530 5523Z 576 5523 
5523 57 530 5523Z 577 5523 
5523 57 531 5523Z 576 26 5523 
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57 531 
57 532 
57 532 
57 533 
57 533 
57 534 
57 534 
57 540 
57 540 
57 541 
57 541 
57 542 
57 542 
57 543 
57 543 
57 5 51 
59 111 
59 11 5 
59 116 
59 11 7 
59 130-2 
59 1 33 
59 134 
61 109 
61 111 
61 11 2 
61 113 
61 11 4 
61 11 5 
61 116 
61 11 7 
61 121-1 
61 122-1 
61 123 
61 131 - 2 
61 1 32 
61 133-1 
61 134 
61 135 
61 1 41 
61 1 42 
61 1 43 
61 144 
61 1 50 
61 1 51 
61 161 
61 1 71 
61 ·180 
61 1 91 
61 192 
61 195 
61 211 
61 212 
61 213 
61 214 
61 215 
61 216 
61 217 
61 218 
61 221 
61 222 
61 223 

t7Vs/:f1i:-li} 
No. SECTION Nn 

5523Z 577 26 
5523Z 576 27 
5523Z 577 27 
5523Z 576 25 
5523Z 577 25 
5523Z 576 22 
5523Z 577 22 
5523Z 576 
5523Z 577 
5523Z 576 11 
5523Z 577 11 
5523Z 576 6 
5523Z 577 6 
5523Z 576 1 8 
5523Z 577 1 8 
5523Z 575 48 
5523Z 55 0 80 
5523Z 550 77 
5523Z 550 83 
5523Z 550 71 
5523Z 550 81 
5523Z 550 79 
5523Z 550 82 
5523Z 61 0 1 4 
5523Z 610 1 4 
5523Z 620 18 
5523Z 610 2 
5523Z 710 1 7 
5523Z 620 18 
5523Z 62 0 23 
5523Z 710 17 
5523Z 615 15 
5523Z 615 1 
5523Z 615 1 5 
5523Z 621 42 
5523Z 621 34 
5523Z 621 42 
5523Z 621 34 
5523Z 110 126 
5523Z 621 32 
5523Z 621 2 
5523Z 621 32 
5523Z 621 2 
5523Z 110 
5523Z 110 24 
5523Z 630 11 
5523Z 430 
5523Z 110 
5523Z 615 1 5 
5523Z 612 4 
5523Z 615 1 5 
5523Z 620 5 
5523Z 620 9 
5523Z 621 1 5 
5523Z 621 1 7 

. 5523Z 620 5 
5523Z 620 9 
5523Z 621 1 5 
5523Z 621 1 7 
5523Z 625 1 7 
5523Z 625 2 
5523Z 625 16 
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5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 61 
5523 65 
5523 65 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 
5523 71 

~ ~ 
T Na 
224 
231-1 
232 
233 
234 
235 
251-1 
252-1 
260 
520 
611-1 
612-1 
633 
640-5 
641-4 
647-2 
648-3 
801-2 
801 - 5 
802-1 
805-4 
807 - 2 
808-3 
906 
912 
991 
993 
994 
996 
111 
1 21 
111 -1 
121-2 
131 -1 
132 
134- 1 
1 41 
146 
153 
1 54 
173 
174 
210-1 
212 - 1 
223 
232 
233 
234 
235 
241 
242 
250 
253 
272-1 
280 
282 
292 
311 - 2 
312 - 1 
313 - 1 
314 - 1 
315-1 
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5523Z 625 
5523Z 11 0 
5523Z 11 0 
5523Z 11 0 
5523Z 1 1 0 
5523Z 110 
5523Z 623 
5523Z 623 
5523Z 621 
5523Z 690 
5523Z 620 
5523Z 620 
5523Z 710 
5523Z 620 
5523Z 620 
5523Z 620 
5523Z 620 
552.3Z 690 
5523Z 620 
5523Z 690 
5523Z 620 
5523Z 620 
5523Z 620 
5523Z 630 
5523Z 630 
5523Z 621 
5523Z 621 
5523Z 621 
5523Z 621 
5523Z 650 
5523Z 11 0 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 720 
5523Z 720 
5523Z 720 
5523Z 720 
5523Z 720 
5523Z 720 
5523Z 720 
5523Z 720 
5523Z 720 
5523Z 7 20 
5523Z 720 
5523Z 720 
5523Z 720 
5523Z 710 
5523Z 720 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 710 
5523Z 710 

~ ~ ~ i5! 
NUMBER INDEX 
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10 5523 71 316 5523Z 710 59 
74 5523 71 317 5523Z 710 68 
73 5523 71 350-3 5523Z 720 58 
76 5523 71 352 5523Z 720 63 
70 5523 71 353 5523Z 11 5 10 
65 5523 71 353 5523Z 720 71 
3 0 5523 71 354 - 1 5523Z 720 58 
27 5523 71 362 - 1 . 5523Z 720 60 
55 5523 71 380 5 523Z 720 58 

5523 71 381 5523Z 720 73 
24 5523 71 641 5 523Z 720 42 
25 5523 71 642 5523Z 720 42 
74 5523 71 643 5523Z 720 42 

5523 71 650 55 23Z 720 52 
5523 71 655 5523Z 720 52 
5523 71 660 5523Z 720 52 
5523 72 111 -1 5523Z 710 8 

13 5523 72 113-1 5523Z 710 6 
37 5523 72 11 4 5523Z 710 3 
1 3 5523 72 132 5523Z 7 20 10 
37 5523 72 133-1 5523Z 720 1 2 
37 5523 72 1 34 - 1 5523Z 720 13 
37 5523 72 13 5-1 5523Z 720 11 

5523 72 136 5523Z 720 11 
10 5523 72 1 41 5523Z 720 30 
47 5523 72 1 42 5523Z 720 24 
47 5523 72 143 5523Z 720 21 
47 5523 72 145 5523Z 720 76 
47 5523 72 1 52 5523Z 720 26 
38 55 2 3 72 153 5523Z 720 22 

102 5523 72 154 5523Z 720 17 
24 5523 72 161 5523Z 720 29 
24 5523 72 162 5523Z 720 25 
45 5523 72 1 71 5523Z 720 19 
45 5523 72 210 5523Z 720 3 
45 5523 72 213 - 1 5523Z 720 3 
50 5523 72 221 5523Z 310 78 
50 5523 73 121 - 2 5523Z 730 4 
43 5523 73 122 5523Z 730 12 
43 5523 73 123-1 5523Z 730 22 
64 5523 73 126 5523Z 730 91 
64 5523 73 127 5523Z 730 92 
39 5523 73 1 31 5523Z 730 58 
39 5523 73 1 32 - 1 5523Z 730 66 
34 5523 73 133 5523Z 730 63 
41 5523 73 134 5523Z 730 61 
48 5523 73 135 5523Z 730 55 
48 5523 73 1 41 -1 5523Z 730 74 
48 5523 73 1 42 5523Z 730 72 
42 5523 73 145 5523Z 735 88 
42 5523 73 146 5523Z 730 90 
52 5523 73 1 51 -1 5523Z 730 53 
52 5523 73 161-1 5523Z 735 57 
66 5523 73 162-1 5523Z 735 47 
66 5523 73 163-2 5523Z 735 60 
65 5523 73 164 5523Z 735 56 
70 5523 73 1 71 -1 5523Z 735 48 
66 5523 73 1 72-1 5523Z 735 46 
68 5523 73 1 73-1 5523Z 735 45 
59 5523 73 1 80-1 5523Z 735 
66 5523 73 1 81 -1 5523Z 735 77 
68 5523 73 1 82 5523Z 735 72 
- 29 -
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5523 73 
5523 73 
5523 73 
5523 73 
5 523 73 
5523 73 
5 523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5 523 73 
5523 73 
5523 73 
55 2 3 73 
5523 ' 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 73 
5523 74 
5523 74 
5523 74 
5523 74 
5523 74 
5 52 3 74 
5523 7·4 
5523 74 
5523 7 4 
5523 74 
5523 74 
5523 74 
5523 74 
5523 74 
5523 74 
5523 74 
5523 74 

~ {} 
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183 
184 
191 
192 
193 
194 
195 
231-1 
232 
233 
234 
241- 1 
242-2 
243 
244-2 
245 
247 
248 
252 
253 
254 
255 
256 
257 
258 
262 
263 
271-1 
281-2 
282 
331 
341 
3 51 
361 
511 
512 
513 - 1 
514 
518 
519 
521 
522 
523 
524 
525 
107 
107 
111 -1 
11 7 - 1 
121 
122 
123 
124 
125 
126 
12 7 
128 
1 31 
132 
133 
134 
135 
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5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523Z 735 
5523! 735 
5523Z 735 
5523Z 730 
5523Z 730 
5523Z 735 
5523Z 735 
5523Z 740 
5523Z 740 
5523Z 740 
5523Z 740 
5523Z 74 0 
5523Z 740 
5523Z 740 
5523Z 740 
5523Z 740 
5523Z 740 
5523Z 740 
5523Z 115 
5523Z 720 
5523Z 710 
5523Z 710 
5523Z 310 
5523Z 310 
5523Z 720 
5523Z 710 
5523Z 720 
5523Z 350 
5523Z 340 
5523Z 72 0 
5523Z 710 
5523Z 720 
5523Z 710 
5523Z 72 0 
5523Z 720 

~ -\3- ~ i5 J 
NUMBER INDEX 
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71 5523 74 136 5523Z 567 40 
76 5523 74 137 5523Z 110 127 
79 5523 74 138 5523Z 710 79 
80 5524 1 2 122 5523Z 130 36 
85 5524 23 122 5523Z 230 51 

105 5524 23 123 5523Z 230 49 
106 5524 24 157 5523Z 248 1 5 

49 5524 24 282 5522Z 240 11 
52 5524 24 282 5522Z 245 88 
37 5524 51 210 5522Z 510 
51 5524 51 211 5522Z 510 6 
10 5524 51 220 5522Z 51 0 
1 2 5524 51 221 5522Z 510 10 
1 4 5524 51 230 5522Z 520 

7 5524 51 231 5522Z 52 0 38 
6 5524 51 240 5522Z 57 0 

31 5524 51 2 41 5522Z 570 49 
1 7 5524 51 250 5522Z 570 
89 5524 51 251 5522Z 570 42 
90 5524 51 260 5522Z 570 
91 5524 51 261 5522Z 570 33 
92 5524 51 270 5522Z 570 
93 5524 51 271 5522Z 570 19 
94 5524 51 280 5522Z 537 
95 5524 51 281 5522Z 537 41 

108 5524 51 290 5522Z 537 
109 5524 51 291 5522Z 537 42 

24 5524 52 1 43 5522Z 520 97 
1 8 5524 52 143 5523Z 520 94 
82 5524 53 11 2 5522Z 533 3 
59 55 2 4 53 112 5523Z 533 3 
57 5524 53 11 2 5523Z 534 34 
74 5524 53 121-1 5522Z 533 52 
73 5524 53 121-1 5523Z 533 52 
56 5524 53 121-1 5523Z 534 43 
6 0 5524 53 122 5522Z 533 53 
6 1 5524 53 122 5523Z 533 53 
67 5524 53 122 5523Z 53 4 4 6 
59 5524 53 123- 1 5522Z 533 86 
58 5524 53 124 5523Z 533 86 
69 5524 53 125 5522Z 533 87 
68 5524 53 126 5523Z 533 87 
65 5524 53 127 5522Z 537 36 
62 5524 53 130 5522Z 533 
69 5524 53 1 31 5522Z 533 41 
12 5524 53 1 41-1 5522Z 533 50 
49 5524 53 1 41-1 5523Z 533 so 

5 5524 53 1 41 - 1 5523Z 534 42 
5 5524 53 1 42 5522Z 533 7 

77 5524 53 1 42 5523Z 533 7 
77 5 524 53 1 42 5523Z 534 31 
75 5524 53 160 5522Z 533 
67 5 524 53 161 5522Z 533 55 
59 5524 53 162-3 5522Z 533 54 

103 5524 53 162-3 5523Z 533 54 
50 5524 53 163 5522Z 533 43 
75 5524 53 163 5523Z 533 43 
72 5524 53 164 5522Z 533 56 
77 5524 53 164 5523Z 533 47 
72 5524 53 165 5523Z 533 48 
77 5524 53 167 5522Z 533 48 
78 5524 53 168 5522Z 533 44 
- 30 -
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5524 53 168 5523Z 533 
5524 53 1 71 -1 5522Z 533 
5524 53 1 73-1 5522Z 533 
5524 53 1 7 3-1 5523Z 533 
5524 53 174-2 5522Z 533 
5524 53 174-2 5523Z 533 
5524 53 1 7 5 5 5 22Z 533 
5524 53 1 81 5522Z 533 
5524 53 1 82 5522Z 533 
5524 53 1 83 5522Z 533 
5524 53 183 5523Z 533 
5524 53 190 5522Z 5 33 
5524 53 190 5523Z 533 
5524 53 1 91 5522Z 5 33 
5524 53 191 5523Z 533 
5524 53 192 5522Z 533 
5524 53 192 5523Z 533 
5524 53 193 5522Z 5 3 3 
5524 53 194 5522Z 533 
5524 53 194 5523Z 533 
5524 53 210-1 5522Z 533 
5524 53 210-1 5523Z 533 
5524 53 2 10-1 5523Z 534 
5524 53 211-1 5522Z 533 
5524 53 21 1 - 1 5523Z 533 
5524 53 2 11 -1 5523Z 5 34 
5524 53 213 5522Z 533 
5524 53 213 5523Z 533 
5524 53 213 5523Z 534 
5524 53 220-2 5522Z 533 
5524 53 222-1 5522Z 533 
5524 53 222 - 1 5523Z 533 
5524 53 222-1 5523Z 534 
5524 53 223 5522Z 533 
5524 53 224 - 1 5522Z 533 
5524 53 225 5522Z 533 
5524 53 240 5522Z 533 
5524 53 2 41 5522Z 533 
5524 53 242 55 2 2Z 533 
5524 53 242 5 5.2 3 z 533 
5524 53 242 5523Z 534 
5 5.2 4 53 242 5523Z 577 
5524 53 244 5522Z 533 
5524 53 250 5522Z 533 
5524 53 2 51 5522Z 533 
5524 53 252 5522Z 533 
5524 53 253 5522Z 533 
5524 53 270 5522Z 533 
5524 53 271 5522Z 533 
5524 53 280 5522Z 533 
5524 53 280 5523Z 533 
5524 53 280 5523Z 534 
5524 53 280 5523Z 577 
5524 53 281 5522Z 533 
5524 53 2 81 5523Z 533 
5524 53 2 81 5523Z 534 
5524 53 2 81 5523Z 577 
5524 5.3 291 5522Z 533 
5524 53 291 5523Z 533 
5524 53 291 5523Z 534 
5524 53 330 5523Z 533 
5524 53 331 5523Z 533 

* ~ NUMBER 
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44 5524 
1 1 5524 
1 2 5524 
1 2 5524 

9 5524 
9 5524 

95 5 524 
19 5524 
39 5524 

. 49 5524 
49 5524 

5524 
55 2 4 

30 5524 
30 5524 
23 5524 
23 5 524 
27 5524 
33 5524 
33 5524 

5524 
5524 
5524 

37 5524 
37 5524 

9 5524 
38 5524 
38 5524 
1 5 5524 
60 5524 
62 5524 
62 5524 
69 5524 
90 5524 

102 5524 
104 5524 

5524 
67 5524 
66 5524 
66 5524 
75 5524 
52 5524 
68 5524 

5524 
79 5524 
77 5524 
84 5524 

5524 
81 552 4 

5524 
5524 
5524 
5524 

64 5524 
64 5524 
70 5524 
37 5524 
37 5524 
37 5524 

9 5524 
5524 

41 5524 
-- 31 --
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53 340 
53 341 
53 3 51 
53 352 
53 353 
53 370-2 
53 372 
53 372 
53 372 
53 373-2 
53 373-2 
53 373-2 
53 374-2 
53 375-1 
53 376 
53 380 
53 381 
53 390 
53 391 
53 392 
53 393 
53 411 
53 411 
53 420 
53 421 
53 422 
53 430 
5 3 431 
53 471 
53 472 
53 481 
53 482 
53 483 
53 511 
53 531 
53 532 
53 533 
53 534 
53 535 
53 535 
53 536 
53 537 
53 538 
53 539 
53 541-1 
53 542-1 
53 543 
53 544 
53 550 
53 551 
53 560-1 
53 560-1 
53 561-1 
53 561-1 
53 564 
53 565 
53 566 
53 566 
53 570 
53 570 
53 571 
53 571 

-t7~EI~iil'~ 
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5523Z 533 
5523Z 533 55 
5523Z 533 19 
5523Z 533 39 
5523Z 533 27 
5523Z 533 60 
5522Z 533 1 01 
5523Z 533 91 
5523Z 534 65 
5522Z 533 100 
5523Z 533 90 
5523Z 534 63 
5523Z 533 93 
5523Z 533 100 
5523Z 533 107 
5523Z 533 
5 5 23Z 533 67 
5523Z 533 
5523Z 533 56 
5523Z 533 84 
5523Z 533 81 
5522Z 537 53 
5523Z 537 56 
5522Z 560 
5522Z 560 19 
5522Z 560 10 
5522Z 560 
5522Z 560 20 
5522Z 537 52 
5522Z 537 10 
5522Z 537 46 
5522Z 537 16 
5522Z 537 20 
5523Z 575 64 
5522Z 537 43 
5522Z 537 1 8 
5522Z 537 21 
5522Z 537 19 
5522Z 537 27 
5523Z 537 33 
5522Z 537 1 5 
5522Z 537 26 
5522Z 537 24 
5522Z 537 24 
5522Z 537 47 
5522Z 537 37 
5522Z 537 38 
5522Z 537 34 
5522Z 575 
5522Z 575 48 
5522Z 537 
5523Z 537 
5522Z 537 42 
5523Z 537 1 2 
5522Z 537 30 
5522Z 537 48 
5522Z 537 29 
5523Z 537 40 
5522Z 575 
5523Z 575 
5522Z 575 19 
5523Z 575 21 
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5524 53 580 5522Z 575 
5524 53 580 5523Z 575 
5524 53 581 5522Z 575 
5524 53 581 5523Z 575 
5524 53 590 5523Z 575 
5524 53 591 5523Z 575 
5524 53 610 5523Z 575 
5524 53 611 5523Z 575 
5524 53 620 5522Z 575 
5524 53 620 . 5523Z 575 
5524 53 621 5522Z 575 
5524 53 621 5523Z 575 
5524 53 630-1 5522Z 537 
5524 53 631 - 1 5522Z 537 
5524 53 691 5522Z 537 
5524 53 691 5523Z 537 
5524 53 821 5523Z 532 
5524 54 414 5522Z 547 
5524 54 414 5523Z 547 
5524 54 481 5522Z 547 
5524 54 481 5523Z 547 
5524 54 511 5522Z 547 
5524 54 512 5522Z 547 
5524 54 513 5522Z 547 
5524 54 513 5523Z 547 
5524 54 514 5522Z 547 
5524 54 514 5523 Z 547 
5524 54 520 5522Z 547 
5524 54 521-2 5522Z 547 
5524 54 521-2 5523Z 547 
5524 54 522 5522Z 547 
5524 54 523 5522Z 547 
5524 54 523 5523Z 547 
5524 54 524 5522Z 547 
5524 54 524 5523Z 547 
5524 54 525 5522Z 547 
5524 54 525 5523Z 547 
5524 54 526 5522Z 547 
5524 54 526 5523Z 547 
5524 54 527 5522Z 547 
5524 54 527 5523Z 547 
5524 54 530 5522Z 547 
5524 54 530 5523Z 547 
5524 54 531 - 1 5522Z 547 
5524 54 531 - 1 5523Z 547 
5524 54 532 5522Z 547 
5524 54 532 5523Z 547 
5524 54 533 5522Z 547 
5524 54 533 5523Z 547 
5524 54 534 5522Z 547 
5524 54 534 5523Z 547 
5524 54 535 5522Z 547 
5524 54 535 5523Z 547 
5524 54 560 5522Z 547 
5524 54 560 5523Z 547 
5524 54 561-2 5522Z 547 
5524 54 561-2 5523Z 547 
5524 54 562 5522Z 547 
5524 54 562 5523Z 547 
5524 54 563 5522Z 547 
5524 54 563 5523Z 547 
5524 54 564 5522Z 547 

* ~ NUMBER 
* 51 

I NDEX 
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5524 54 564 
5524 54 570 

22 5524 ·54 571 
24 5524 54 580 - 1 

5524 54 580 - 1 
65 5524 54 590-1 

5524 54 590-1 
1 4 5524 54 712 

5524 56 111 
5524 57 211-1 

75 5524 57 212-1 
66 5524 57 213 

5524 61 121 
41 5524 61 132 
42 5524 61 134 
1 2 5524 61 135 

2 5524 61 136 
71 5524 61 141 
71 · 5524 61 619 - 1 
61 5524 61 620 
61 5524 61 621 
39 5524 61 6 51 

3 5524 61 651 
88 5524 61 651 
88 5524 61 811 
1 8 5524 61 981 - 1 
18 5524 61 982 

5524 61 983 
80 5524 61 984 
80 5524 61 985 
68 5524 61 986 
75 5524 61 987 
75 5524 65 1 21 - 1 
69 5524 71 1 21 
69 5524 71 121 
22 5524 71 1 53 
22 5524 71 153 
20 5524 71 273 
20 5524 71 274 
24 5524 71 460 
24 5524 71 462 

5524 73 1 51 - 1 
5524 73 1 52 

79 5524 73 1 53 
79 5524 73 211 - 1 
84 5524 74 112 
84 5524 74 11 3 
76 5524 74 11 4 
76 5560 11 11 3 
77 5560 11 114 
77 5560 11 11 4 
11 5560 11 905 
11 5560 11 907 

5560 11 908 
5560 23 116 

60 5560 23 127-2 
60 5560 23 129-1 

4 5560 24 162 -1 
4 5560 24 162-1 

28 5560 24 162-1 
28 5560 24 162-1 
1 4 5560 24 162-1 
- -32 -
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5523Z 547 14 
5522Z 547 
5522Z 547 7 
5522Z 547 
5523Z 547 
5522Z 547 
5523Z 547 
5522Z 547 3 
5522Z 560 54 
5522Z 570 48 
5522Z 570 55 
5522Z 570 60 
5522Z 61 1 1 1 
5522Z 611 1 4 
5523Z 612 14 
5522Z 611 1 7 
5522Z 611 1 4 
5523Z 612 1 7 
5523Z 623 4 
5523Z 625 
5523Z 625 1 5 
5522Z 533 107 
5523Z 533 104 
5523Z 534 104 
5523Z 625 1 4 
5523Z 532 
5523Z 532 
5523Z 532 43 
5523Z 532 44 
5523Z 532 45 
5523Z 532 46 
5523Z 532 47 
5523Z 660 39 
5523Z 710 33 
5523Z 720 34 
5523Z 710 52 
5523Z 72 0 54 
5523Z 720 95 
5523Z 720 97 
5523Z 72 0 64 
5523Z 72 0 68 
5523Z 730 49 
5523Z 730 45 
5523Z 730 87 
5523Z 730 35 
5523Z 720 5 1 
5523Z 710 25 
5523Z 720 31 
5523Z 110 108 
5523Z 110 59 
5523Z 310 27 
5523Z 110 1 1 
5523Z 11 0 14 
5523Z 11 0 1 5 
5522Z 210 1 2 
5522Z 210 10 
5522Z 210 11 
5522Z 210 42 
5522Z 240 52 
5522Z 245 62 
5523Z 235 26 
5523Z 245 33 



gu Cl a a * ~ 
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556 0 24 164 
5560 24 164 
5560 24 164 
5560 24 164 
5560 26 212 
556 0 26 214 
5560 26 215 
5560 26 216 
556 0 26 217 
556 0 26 22 0 
5560 26 221 
556 0 26 230 
556 0 26 232 
5560 26 233 
5560 26 234 
5560 26 235 
556 0 26 240 
5560 26 241 
5560 26 243 
5560 26 244 
5560 26 245 
5560 26 2 46 
5560 26 247-1 
5560 26 248 
55 60 26 249 
5560 26 250 
5560 26 2 51 
5560 26 252 
5560 26 253 
5560 2 6 254 
5560 26 270 
5560 26 271 
556 0 26 273 
5560 26 286 
5560 32 1 1 6 
556 0 32 120 
5560 32 1 21 
5560 32 125-1 
5560 32 153 
5560 32 1 55 
5560 32 160-2 
556 0 32 161-2 
5560 32 173 
5560 32 2 10 
5560 34 172 
5560 35 1 1 7 
5560 35 166- 1 
5560 36 1 85 
55 60 3 7 294 
5560 37 382 
5560 37 383 
5560 37 384- 1 
5560 38 11 8 
5560 38 11 8 
5560 38 1 1 8 
5560 38 1 1 8 
556 0 38 11 8 
5560 4.3 1 1 3 
5560 43 117 - 1 
5560 43 1 1 8 
5560 43 11 9-1 
5560 43 233 

it~ ~ 
PART 
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SECTION No. 

5522Z 240 
5522Z 245 
5523Z 235 
5523Z 245 
5522Z 2 60 
5522Z 260 
5522Z 260 
'S522Z 260 
5522 Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522 Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5522Z 260 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 320 
5523Z 340 
55 23Z 355 
5523Z 350 
5523Z 360 
5523Z 370 
5523Z 370 
5523Z 370 
5523Z 370 
5522Z 520 
5522Z 530 
5523Z 520 
5523Z 530 
5523 Z 531 
5523Z 430 
5523Z 430 
5523 Z 430 
5523Z 430 
5523Z 430 

~ ~ 
NUMBER 

Nt1 
g~ 
p A 

35 5560 
39 5560 
1 7 5560 
58 5560 
75 5560 
79 5560 
65 5560 
66 5560 
53 5560 

556 0 
28 5560 
35 5560 
72 556 0 
61 5560 
36 55 60 
70 5560 

5560 
30 5560 
38 5560 
so 5560 
45 5560 
26 5560 
33 5560 
34 556 0 
47 5560 

5560 
57 556 0 
42 5560 
40 5560 
4 6 5560 

5560 
39 5560 

101 5560 
87 55 60 
64 5560 

5560 
38 5560 
54 5560 
92 5560 
63 556 0 

5560 
102 5560 

81 5560 
5560 

12 5560 
79 5560 

101 5560 
78 5562 
1 1 5562 

8 5562 
9 5562 

41 5562 
30 5562 
1 2 5562 
11 5562 
16 5562 
1 2 5562 
10 5562 
54 5562 
53 5562 
56 5562 
77 5562 
--33 --
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43 235 
43 243-1 
43 324 
44 114- 1 
44 212 
44 213-1 
44 222 
44 223 
44 224 
44 230 
44 231 
44 312 
52 127 
52 127 
52 128 -1 
52 12 8-1 
52 129-1 
53 392 
54 138 
54 138 
5 4 138 
54 138 
54 139 
54 139 
54 139 
54 139 
54 213 
54 213 
54 226 
54 226 
56 1 83 
57 543 
59 119 
61 932-2 
65 2 1 7 
65 222 
7 1 20 3 
73 104 
73 104 
73 104 
7 4 106 
75 102 
75 102 
75 102 
75 102 
75 102 
82 1 1 8 
42 316 
53 332 
53 333 
54 136 
54 136 
54 136 
54 136 
54 137 
54 137 
54 137 
5 4 137 
67 130 
67 130 
67 1 31 
67 1 31 

-i!?V,.:/*~ 
No. SECT ION No. 

5523Z 430 61 
5523Z 430 59 
5523Z 440 6 1 
5523Z 460 8 
5523Z 460 7 
5523Z 460 1 
5523Z 440 44 
5523Z 440 17 
5523 Z 440 19 
5523Z 440 
5523Z 440 20 
5523Z 440 59 
5523Z 520 21 
5523Z 531 31 
5523 Z 520 22 
5523Z 5.31 32 
5523Z 531 35 
5522Z 533 28 
5522Z 545 47 
5522Z 547 47 
5523Z 545 57 
55 23 Z 547 47 
5522Z 545 46 
5522Z 547 46 
5523Z 545 56 
5523Z 547 46 
5522Z 540 35 
5523Z 540 36 
5522Z 550 95 
5523Z 550 105 
5523Z 560 47 
5523Z 735 97 
552 3Z 550 72 
SS22Z 680 1 7 
5522Z 567 6 
5523Z 550 61 
5523Z 720 43 
5523Z 730 20 
5523Z 735 5 
5523Z 735 5 
5523Z 730 78 
5522Z 240 127 
5522Z 245 1 1 8 
5522Z 540 1 
5523Z 245 35 
5523Z 54 0 1 
5523Z 650 76 
S523Z 420 85 
5523Z 520 25 
5523Z 52 0 24 
5522Z 545 58 
5522Z 547 58 
5523Z 545 6 7 
5523 Z 547 58 
5522Z 545 48 
5522Z 547 4 8 
5523Z 545 58 
5523Z 547 48 
5522Z 547 
5523Z 547 
5522Z 547 10 
5523 Z 547 10 
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No. P A R T No SEC T ION No. 
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5562 67 132 5522Z 547 8 5640 
5562 67 132 5523Z 547 . 8 5640 
5562 67 133 5522Z 547 5 5640 
5562 67 133 5523Z 547 5 5640 
5562 67 1 42 5522Z 547 25 5640 
5562 67 1 42 5523Z 547 25 5640 
5562 73 344 - 1 5523Z 735 98 5640 
5562 82 1 01 5523Z 650 51 5640 
5582 24 276 5522Z 240 144 5640 
558 2 24 276 ' 5522Z 245 134 5640 
5582 24 276 5523Z 245 144 5640 
5582 31 155-1 5523Z 310 8 5640 
5582 31 156 5523Z 310 7 5640 
5582 32 12 3-1 5523Z 320 2 5640 
5582 38 111 5523Z 380 22 5640 
5582 61 1 91 5523Z 621 37 5640 
5640 04 100 5523Z 440 63 5640 
5640 04 120 5523Z 390 28 5640 
5640 04 122 5523Z 440 51 5640 
5640 04 122 5523Z 550 57 5640 
5640 04 161 5522Z 550 78 5640 
5640 04 161 5523Z 440 43 5640 
5640 04 201 5522Z 260 83 5640 
5640 04 201 5522Z 560 1 5640 
5640 04 201 5523Z 560 26 5640 
5640 04 201 5523Z 560 26 5640 
5640 07 082 5523Z 440 25 5640 
5640 07 082 5523Z 450 39 5640 
5640 07 082 5523Z 534 97 5640 
5640 07 082 5523Z 740 26 5640 
5640 07 102 5522Z 550 56 5640 
5640 07 102 5523Z 420 83 5640 
5640 07 122 5523Z 537 42 5640 
5640 11 103 5523Z 11 0 11 0 5640 
5640 11 222-1 5523Z 11 5 3 5640 
5640 11 222 -1 5523Z 330 11 5640 
5640 11 901 5523Z 1 1 0 7 5640 
5640 11 902 5523Z 1 1 0 19 5640 
5640 11 903-1 5523Z 11 0 10 5640 
5640 11 904 5523Z 110 9 5640 
5640 11 907 5523Z 11 0 8 5640 
5640 11 909 - 1 5523Z 110 13 5640 
5640 11 911 5523Z 110 12 5640 
5640 12 1 41 5523Z 280 19 5640 
5640 12 142 5522Z 240 134 5640 
5640 1 2 1 42 5522Z 245 125 5640 
5640 1 2 1 42 5523Z 13 0 13 5640 
5640 12 142 5523Z 140 14 5640 
5640 12 1 42 5523Z 245 63 5640 
5640 1 2 1 42 5523Z 280 10 5640 
5640 12 201 5523Z 621 48 5640 
5640 21 402 5523Z 290 7 5640 
5640 21 502 5523Z 290 21 5640 
5640 22 203 5523Z 355 57 5640 
5640 22 314 - 1 5522Z 240 23 5640 
5640 22 314-1 5522Z 245 45 5640 
5640 22 314 - 1 5522Z 545 1 8 5640 
5640 22 314 - 1 5522Z 550 94 5640 
5640 22 314-1 5523Z 245 42 5640 
5640 22 314 -1 5523Z 545 2 5640 
5640 22 314-1 5523Z 550 104 5640 
5640 22 314-1 5523Z 650 74 5640 
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22 441 - 1 
23 136 
23 136 
23 136 
23 136 
23 136 
23 202 
23 202 
23 205 - 1 
24 1 1 4 
24 11 5 
24 1 27-1 
24 204 
24 204 
25 121-3 
26 2 0 7 
26 214 
26 232 
26 233 
26 234 
26 234 
27 332 
27 359 - 1 
27 359 - 1 
27 359-1 
27 359 - 1 
27 408 
27 408 
27 408 
32 353 
32 542 
32 550-1 
32 551 - 1 
32 552-2 
32 553 
32 555 
32 556 
32 557 
32 558 
32 572 
32 575 
32 576 
33 603 
33 655 
33 656 
33 691 
33 692 
34 51 5 
34 515 
34 571 
35 526 
35 527 
35 528 
35 531- 1 
35 532 
35 533 
35 554 
35 579 
36 200-1 
36 200- 1 
36 201-1 
36 201-1 

t-7~ a /:fli:.!i} 
No. S E CTION No 

5523Z 567 9 
5522Z 210 34 
5523Z 230 16 
5523Z 248 6 
5523Z 37 0 12 
5523Z 390 22 
5522Z 210 102 
5523Z 325 34 
5522Z 21 0 104 
5523Z 248 9 
5523Z 248 1 4 
5523Z 248 7 
5522Z 240 100 
5523Z 245 1 1 4 
5523Z 660 34 
5522Z 260 64 
5522Z 260 73 
5522Z 260 96 
5522Z 260 97 
5522Z 260 98 
5523Z 390 10 
5523Z 560 61 
5522Z 210 33 
5523Z 230 18 
5523Z 355 24 
5523Z 470 19 
5523Z 340 1 5 
5523Z 360 81 
5523Z 470 13 
5523Z 330 27 
5523Z 320 49 
5523Z 320 
5523Z 320 42 
5523Z 320 43 
5523Z 320 45 
5523Z 320 48 
5523Z 320 46 
5523Z 320 44 
5523Z 32 0 51 
5523Z 320 76 
5523Z 320 75 
5523Z 320 77 
5523Z 330 32 
5522Z 210 67 
5523Z 325 27 
5523Z 330 26 
5523Z 330 28 
5522Z 570 7 
5523Z 532 22 
5523Z 340 1 
5523Z 355 92 
5523Z 355 81 
5523Z 355 80 
5523Z 350 53 
5523Z 350 49 
5523Z 35 0 50 
5523Z 320 106 
5523Z 375 102 
5523Z 360 
5523Z 370 
5523Z 360 45 
5523 Z 370 19 
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5640 36 202-1 
5640 36 202-1 
5640 36 202-1 
5640 36 203-3 
5640 36 203 - 3 
5640 36 211 
5640 36 212 
5640 36 213 
5640 36 214 
5640 36 215 
5640 36 216 
5640 36 217-2 
5640 36 218 
5640 36 219 
5640 36 223 
5640 36 224 
5640 36 255 
5640 36 270-1 
5640 36 271 
5640 36 272 
5640 37 160-2 
5640 37 161 
5640 37 162 
5640 37 208 
5640 37 208 
5640 37 209-1 
5640 37 209-1 
5640 37 209-1 
5640 37 215 
5640 37 222 
5640 38 1 82 
5640 38 194 
5640 38 214 
5640 38 230 
5640 42 131 
5640 42 1 42 
5640 42 147 
5640 42 150 
5640 43 12 5 
5640 43 533 
5640 43 544 
5640 44 104 
5640 44 105 
5640 44 11 2 
5640 44 514 
5640 44 514 
5640 44 524 
5640 44 524 
5640 44 541-1 
5640 44 546 
5640 44 55 0 
5640 44 553 
5640 44 574-3 
5640 44 581 -1 
5640 44 583 - 2 
5640 47 123 
5640 48 1 07 
5640 52 305 
5640 52 306 
5640 52 314 
5640 52 314 
5640 52 315 
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5523Z 360 
5523Z 370 
5523Z 375 
5523Z 360 
5523Z 370 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 360 
5523Z 375 
5523Z 375 
5523Z 375 
5523Z 360 
5523Z 370 
5523Z 360 
5523Z 370 
5523Z 375 
5523Z 370 
5523Z 370 
5523Z 621 
5523Z 390 
5523Z 390 
5523Z 390 
5523Z 530 
5523Z 420 
5523Z 420 
5523Z 420 
5523Z 430 
5523Z 531 
5523Z 440 
5523Z 460 
5523Z 460 
5523Z 460 
5523Z 420 
5523Z 440 
5523Z 420 
5523Z 440 
5523Z 440 
5523Z 440 
5523Z 440 
5523Z 440 
5523Z 440 
5523Z 440 
5523Z 440 
5523Z 430 
5523Z 650 
5523Z 567 
5523Z 567 
5523Z 520 
5523Z 531 
5523Z 520 

1ft ~ 
NUMBER 

Nn ~B 
p A 

46 5640 
37 5640 
85 5640 
92 5640 
55 5640 

5 5640 
2 5640 
3 5640 
6 5640 

. 22 5640 
23 5640 
19 5640 

4 5640 
25 5640 
24 5640 
1 5 5640 
79 5640 

5640 
53 5640 
50 5640 

5640 
86 5640 
83 5640 
38 5640 
10 5640 
39 5640 

2 5640 
84 5640 

4 5640 
1 3 5640 
63 5640 
19 5640 
20 5640 

1 5640 
126 5640 

31 5640 
60 5640 
65 5640 
28 5640 
56 5640 
64 5640 
28 5640 
26 5640 
1 4 5640 
66 5640 

5 5640 
64 5640 

1 5640 
34 5640 
24 5640 
22 5640 
23 5640 
78 5640 
68 5640 
70 5640 
19 5640 
33 5640 
1 5 5640 
14 5640 
20 5640 
30 5640 
1 8 5640 
- 35 -
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52 315 5523Z 531 28 
52 319 5523Z 531 34 
53 1 31 - 1 5523Z 110 96 
53 1 33 5523Z 110 95 
53 136 5523Z 110 101 
54 104 5522Z 540 41 
54 104 5523Z 540 20 
54 116 5522Z 540 24 
5 4 116 5523Z 248 1 
54 1 1 6 5523Z 54 0 22 
54 123 5522Z 540 1 7 
54 123 5523Z 540 23 
55 133 5523Z 27 0 20 
55 1 33 5523Z 290 77 
55 561-1 5522Z 530 100 
55 561-1 5523Z 530 102 
55 561 - 1 5523Z 531 180 
56 134 5523Z 560 45 
56 531 5522Z 535 45 
56 531 5522Z 537 2 
56 531 5522Z 565 8 
56 531 5523Z 535 48 
56 531 5523Z 537 36 
56 531 5523Z 565 6 
57 124 5523Z 295 78 
57 124 5523Z 545 90 
57 124 5523Z 547 97 
57 124 5523Z 560 1 5 
57 1 56 -1 5522Z 537 25 
57 452 5523Z 325 22 
59 1 1 7 5522Z 240 41 
59 1 1 7 5522Z 245 51 
59 11 7 5522Z 545 57 
59 1 1 7 5522Z 547 57 
59 11 7 5523Z 230 74 
59 11 7 5523Z 235 1 5 
59 11 7 5523Z 245 66 
59 11 7 5523Z 545 66 
59 1 1 7 5523Z 547 57 
59 1 1 9 5522Z 550 24 
59 119 5523Z 550 92 
59 120- 1 5522Z 550 9 
59 120-1 5523Z 550 70 
59 1 21 5522Z 550 37 
59 1 21 5523Z 550 86 
59 122 5522Z 550 28 
59 122 5523Z 550 96 
59 123 5522Z 550 27 
5 9 123 5523Z 550 94 
59 124 5522Z 550 31 
59 124 5523Z 550 97 
59 126 5522Z 550 18 
59 126 5523Z 550 68 
59 129 5522Z 550 23 
59 129 5523Z 550 85 
61 163 5523Z 320 67 
65 503 -1 5522Z 567 8 
65 504 5522Z 567 9 
65 505 5522Z 567 10 
65 506 5522Z 567 11 
65 507 5522Z 567 12 
71 249 5523Z 720 65 
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5640 71 304-1 5523Z 710 48 90231 5523Z 325 7 
5640 71 304-1 5523Z 720 2 90233 5523Z 280 70 
5640 73 1 2 5 - 1 5523Z 730 67 90237 SS23Z 280 22 
5640 73 135 5523Z 730 44 90242 5522Z 260 48 
5 640 73 136 5523Z 740 48 90242 5523Z 531 62 
5640 74 205 5523Z 440 2 90242 5523Z 55 0 48 
5640 74 306 5523Z 310 63 90243 5523Z 430 5 
5640 75 243 - 1 5522Z 240 125 90245 5522Z 260 102 
5640 75 243 - 1 5522Z 245 119 90247 5522Z 533 80 
5640 75 243·-1 5522Z 540 3 90247 5522Z 575 47 
5640 75 2 43-1 5523Z 245 39 90247 5523Z 355 6 
5640 75 2 43 -1 5523Z 540 3 90247 5523Z 533 80 
5640 75 244 5522Z 240 126 90247 5523Z 534 91 
5640 75 244 5522Z 245 120 90247 5523Z 575 44 
5640 75 244 5522Z 540 . 4 90247 5523Z 576 13 
5640 75 244 5523Z 245 40 90247 5523Z 577 13 
5640 75 244 5523Z 540 4 90249 5522Z 260 29 
5640 82 103 5523Z 650 3 90249 5522Z 575 3 
5663 43 143 5523Z 430 31 90249 5523Z 575 3 
5663 61 250 5523Z 613 23 90250 5523Z 325 5 
5663 61 615 5523Z 625 9 90 2 60 5522Z 210 20 
5663 61 616 5523Z 613 24 90260 5523Z 230 44 
5663 73 342 - 1 5523Z 735 50 90262 5523Z 280 23 
90074 5522Z 520 94 90266 5523Z 355 25 
90074 5522Z 560 44 90266 5523Z 375 11 2 
90074 5523Z 560 1 7 902 89 5522Z 530 . 93 
90084 5523Z 320 7 9 90 289 5523Z 530 94 
90106001 5523Z 250 1 8 90289 5523Z 531 91 
90106002 5523Z 420 80 902 9 2 5 5 23Z 360 36 
90106003 5523Z 115 34 90294 5523Z 360 85 
90117001 5523Z 320 84 90295 5523Z 380 6 
9016 4 5523Z 710 32 90299 5523Z 320 28 
90164 5523Z 720 6 90301 5523Z 290 40 
90204 5523Z 320 96 90302 5523Z 43 0 1 5 
90 2 04 5523Z 420 42 90304001 5523Z 545 92 
90214 5522Z 260 8 90304001 5523Z 547 99 
90214 5522Z 510 5 90308001 5523Z 325 53 
90214 5522Z 510 5 90310001 5523Z 350 57 
90214 5522Z 520 37 90312 5522Z 533 65 
90214 5522Z 530 8 90312 5522 Z 575 76 
90214 5522Z 533 36 90312 5523Z 325 47 
90214 5522Z 535 28 90312 5523Z 360 72 
90214 5522Z 537 40 90312 5523Z 375 89 
90214 5522Z 570 1 8 90312 5523Z 420 74 
90214 5523Z 325 79 90312 5523Z 533 6 5 
90214 5523Z 355 13 90312 5523Z 534 71 
90214 5523Z 440 11 9031 2 5523Z 575 67 
902 14 5 523Z 510 5 903 12 5523Z 577 38 
90214 5523Z 520 1 90314 5522Z 565 1 5 
90214 5523Z 530 8 903 1 4 5523Z 535 41 
90 21 4 5523Z 531 25 903 1 4 5523Z 537 51 
9021 4 . 552·3z 533 . 36 90314 5523Z 565 17 
90 2 14 5523Z 534 7 90315 5522Z 533 2 
90214 5523Z 535 22 903 1 5 5523Z 295 4 
90 214 5523Z 537 6 903 15 5523Z 420 59 
90 2 14 5523Z 570 1 7 90315 5523Z 533 2 
90217 5523Z 430 21 90315 5523Z 534 33 
90229 5522Z 535 26 90316 5523Z 350 19 
90229 5522Z 537 7 90316 5523Z 380 16 
90229 5523Z 535 27 90316 5523Z 420 4 
90229 5523Z 537 30 90316 5523Z 440 37 
90231 5523Z 295 47 90317 5522Z 520 80 

-36 -



.>!17 t:l 
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PART 
{fl~ 0 ;fit -5 -t??!/g/11):"5 DO 
p A R T Nil SECTION Na 

90317 5522Z 560 
90317 5523Z 320 
90317 5523Z 520 
90317 5523Z 560 
90319 5523Z 325 
90319 5523Z 350 
90322002 55 23Z 450 
90324001 5523Z 42 0 
90324004 5523Z 350 
90324004 5523Z 470 
90324005 5523Z 350 
90324006 5523Z 330 
90324007 5523Z 330 
90324017 5523Z 280 
90329001 5523Z 420 
90329003 5523Z 325 
90330001 5523Z 45 0 
90330002 5523Z 550 
90330007 5523Z 295 
90336 5523Z 250 
90336 5523Z 450 
90336001 5522Z 533 
90336001 5523Z 533 
90337001 5523Z 420 
90337002 5523Z 420 
90352 5523Z 350 
90352 5523Z 355 
90352 5523 Z 360 
90352 5523Z 375 
90353001 5523Z 470 
90353002 5523Z 230 
90355 5523Z 460 
90355007 5522Z 530 
90355007 5523Z 530 
90355007 5523Z 531 
90355008 5522Z 550 
90355008 5523Z 550 
903550 09 5522 Z 530 
90355009 5523Z 530 
90355009 5523Z 531 
90355009 5523Z 550 
90357001 5523Z 35 0 
90357002 5523Z 330 
90357003 5523 Z 330 
90357009 5522Z 547 
90357009 5523Z 547 
90358003 5523Z 55 0 
90368 5523Z 280 
90368 5523Z 560 
90371 5522Z 547 
90371 5523Z 547 
90381 5523Z 533 
90385 5522 Z 547 
90385 5523Z 5 47 
90386 5522Z 54 5 
90386 5522 Z 547 
90386 5523Z 545 
90386 5523Z 547 
90387 5 5 22 Z 545 
90387 5522Z 547 
90387 5523Z 545 
90387 5523 Z 547 

* ~ NUMBER 
~ i51 

INDE X 
No. 

gj$ 0 iii' = DO ~ 
p A R T Nn 

50 90388 
37 90388 
57 90388 

3 9 0 389 
30 90389 
26 90389 
27 90389 
82 90389 
88 90389 

3 90389 
89 90392 
61 90 3 92 
56 90394 
57 90406 
78 90408 
1 8 90409 
28 90412 
62 90420 

110 90427 
9 9 0 4 27 

36 904 27 
31 90427 
31 9 0 427 
26 90 431 
69 90431 
83 90442 
1 7 90442 
82 90442 
1 5 90442 
1 4 90442 
5 0 90442 

6 90442 
75 90442 
56 90442 

177 90443 
71 90445 
20 90446 
91 90446 
81 90447 

106 90447 
41 90450 
55 90453 
62 90453 
57 90470 
90 90471 

101 90473 
40 90493 
56 90493 
46 90493 

9 90494 
9 90494 

7 7 90495 
6 90500 
6 90501001 

81 90505 
81 90506 
1 5 90507 
81 90507 
55 90 507 
55 90507 
1 3 90507001 
55 90 508 
--37 --

-t??:l's/iit-5 
Nil SECT I ON Nd 

5522Z 240 79 
5522 Z 245 8 
5523 Z 245 91 
5522Z 21 0 1 1 5 
5522Z 240 81 
5522Z 245 4 
55 22Z 56 0 28 
5523Z 230 30 
5523Z 245 93 
5523Z 2 95 50 
5522Z 545 12 
5523Z 545 24 
5523 Z 250 5 
5523Z 534 52 
5523 Z 660 2 
5523Z 325 62 
5 523Z 375 47 
5523Z 350 28 
5522Z 240 39 
5522Z 2 45 17 
5523Z 245 53 
5523Z 280 77 
5523Z 295 43 
5522Z 547 89 
5523Z 547 89 
5522Z 21 0 107 
5522Z 260 17 
5522Z 533 73 
552 2Z 575 23 
5523Z 53 3 73 
55 23Z 534 93 
5523Z 575 25 
5 5 23Z 576 10 
5523Z 577 10 
5523Z 550 46 
5523Z 370 26 
5523Z 295 46 
5523Z 340 5 
5523Z 380 9 
5523Z 440 8 
5 523Z 440 47 
55 22 Z 560 34 
5 523Z 560 30 
55 23 Z 27 0 7 
5523Z 470 16 
5523Z 47 0 9 
5522Z 240 80 
5522Z 245 5 
5523Z 245 92 
5522Z 545 13 
5523Z 545 25 
5523Z 250 4 
5523Z 740 37 
5523Z 140 49 
5523Z 650 4 
5523Z 735 8 7 
5522Z 530 124 
5523Z 530 124 
5523Z 531 1 75 
5523Z 53 4 66 
5523Z 280 1 3 
5522Z 547 17 



HIS rm 
PART 

$ 0 
0<1 ~ ~ -i!~~a/1f~ 

P A R T Nn S ECT IO N Na 

90508 5523Z 355 
90508 5523Z 547 
90509 5523Z 350 
90512003 5523Z 130 
90512005 5523Z 130 
90512005 5 52 3Z 140 
90512007 5523Z 613 
905 12 007 5523Z 730 
90512008 5523Z 140 
90514 5523Z 375 
90515 5523Z 115 
90515 5523Z 330 
90531002 5523Z 450 
90531003 5523Z 280 
90532001 5523Z 660 
90534 5522Z 210 
90534 5522Z 240 
90534 5522Z 245 
90534 5523Z 235 
90534 5523Z 245 
90549 5522Z 565 
90549 5523Z 565 
90553 5523Z 650 
90563 5522Z 565 
90563 5523Z 565 
90582 5523Z 325 
90582 5523Z 350 
90582 5523Z 430 
90584 5523Z 531 
90585 5523Z 550 
90586 5522Z 530 
90586 5523Z 530 
90586 5523Z 531 
90588 5522Z 560 
90588 5523Z 560 
90589 5523Z 290 
90596 5523Z 360 
90597 5522Z 575 
90597 5523Z 360 
90 597 5523Z 375 
90597 5523Z 575 
90597 5523Z 576 
90599 5522Z 260 
90599 5522Z 575 
90599 5523Z 375 
90599 5523Z 575 
90 599 5523Z 576 
90599 5523Z 577 
90602 5522Z 260 
90610 5523 Z 375 
90626 5523Z 355 
90628 5522Z 520 
90628 5522Z 530 
90628 5523Z 295 
90628 5523Z 440 
90628 5523Z 520 
90628 5523Z 530 
90628 5523Z 531 
90634 5523Z 230 
90643 5523Z 710 
90643 5523Z 720 
90652 5523Z 710 

:;§ ;:;-
NUMBER 

* '51 
INDE X 

No. 
~s 51.. ~ ~ 
P A R T Na 

103 90652 
.17 90668 
47 90677 
11 90677 

6 90677 
10 90677 
21 90680 
81 90685 
11 90695 
94 90695 
1 3 90696 
1 7 90696 
42 90697 
90 90698 
37 90698 
40 90698 
49 90698 
22 90698 
28 90698 
31 90699 

5 90699 
3 90699 

1 7 90699 
21 90699 

2 90700 
1 5 90700 
75 90700 
62 90700 
75 90700 
63 90700 
94 90700 
95 90701 
92 90701 
40 90701 

9 90702 
55 90702 
70 90702 

6 90702 
89 90702 
1 8 90702 

6 90702 
39 90703 
67 90703 
73 90703 
33 90703 
12 90703 
32 90703 
32 90703 
69 90706 

1 1 8 90706 
46 90707 

9 907 22 
39 90723 

108 90730 
75 90730 
71 90730 
69 90730 

119 90730 
40 90730 
75 90730 
82 90730 
28 90730 
- 38 --
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No. SECT IO N Nn 

5523Z 720 8 
5523Z 440 50 
5522Z 535 25 
5522Z 537 11 
5523Z 535 29 
5523Z 537 55 
5522Z 680 12 
5523Z 440 49 
5522Z 565 20 
5523Z 565 1 
5522 Z 533 25 
5523Z 533 25 
5523Z 350 35 
5522Z 535 54 
5522Z 537 49 
5522Z 565 1 
5523Z 535 50 
5523Z 537 25 
5523Z 565 8 
5522Z 530 109 
5523Z 320 65 
5523Z 360 59 
5523Z 370 44 
5523Z 390 41 
5522Z 533 42 
5522Z 537 23 
5523Z 325 20 
5523Z 450 41 
5523Z 533 42 
5523Z 5 34 62 
5523Z 537 21 
5522Z 537 45 
5523Z 534 38 
5523Z 537 24 
5522Z 535 47 
5522Z 537 1 
5522Z 565 10 
5523Z 11 0 4 · 
5523Z 535 51 
5523Z 537 38 
5523Z 565 9 
5522Z 260 104 
5523Z 290 37 
5523Z 320 47 
5523Z 375 31 
5523Z 390 4 0 
5523Z 440 86 
5523Z 710 19 
5523Z 650 48 
5523Z 740 29 
5523Z 320 88 
5523Z 450 16 
5523Z 45 0 1 7 
5486Z 830 40 
5522Z 245 122 
5522Z 550 4 
5523Z 245 50 
5523Z 310 40 
5523Z 340 27 
5523Z 35 0 33 
5523Z 550 89 
5523Z 73 0 37 



$ "' Oil 3 
p A R T 

90734 
90734 
90761 
90761 
90761 
90762 
90762 
90762 
90765 
90765 
90766 
90766 
90767 
90767 
90767 
90768 
90768 
90768 
90769 
90769 
90773 
90777 
90777 
90787 
90790 
90799 
90 799 
90799 
90858 
90862 
90868 
90878 
90879 
90881 
90882 
90887 
90889 
90899 
90899 
90899 
90899 
90899 
90900 
90900 
90901002 
90902005 
90903001 
90903010 
90903010 
90903011 
90904001 
90904003 
90904005 
90904006 
90904008 
90904008 
90904009 
90904014 
90904015 
90904017 
90904018 
90904019 

~ 
N~ 

tlB g 
PART 

-tr?V,.Y~~ 
SECTION NQ 

5522Z 2 10 
5523Z 280 
5523Z 250 
5523Z 280 
5523Z 295 
5523Z 250 
5523Z 280 
5523Z 295 
5522Z 545 
5523Z 545 
5522Z 545 
5523Z 545 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 240 
5522Z 245 
5523Z 245 
5522Z 210 
5523Z 280 
5486Z 830 
5523Z 390 
5523Z 460 
5523Z 370 
5486Z 830 
5522Z 530 
5522Z 567 
5523Z 530 
5523Z 460 
5523Z 470 
5523Z 660 
5523Z 295 
5522Z 260 
5522Z 260 
5522Z 260 
5523Z 320 
5523Z 290 
5522Z 52 0 
5522Z 530 
5523Z 520 
5523Z 530 
5523Z 531 
5522Z 533 
5523Z 533 
5523Z 11 7 
55231 534 
5523Z 11 7 
55231 11 5 
5523Z 420 
5523Z 11 5 
5523Z 11 7 
5523Z 11 7 
5523Z 330 
5523Z 330 
5523Z 11 7 
5523Z 11 7 
5523Z 650 
5523Z 11 7 
5523Z 11 7 
5523Z 532 
5523Z 1 1 7 
5523Z 532 

~ ~ ~ 51 
NUMBER INDE X 

No. 
$ 0 

* ~· -tr?V,.Y*~ 04 No. P A R T No. SECTION NQ 

96 90904032 5523Z 532 12 
85 90904033 5523Z 532 12 

1 9091 1015 5523Z 1 17 43 
53 9091 1016 5523Z 11 7 24 
41 9091 1017 5523Z 1 1 7 23 

2 90911022 5523Z 117 45 
52 90911024 5523Z 650 75 
40 90911025 5523Z 650 55 

5 90911030 5523Z 532 19 
. ,8 90912015 5523Z 410 37 

4 90913006 5523Z 330 1 
17 90914010 5523Z 11 5 29 
77 90914011 5523Z 11 5 35 
10 90914012 5523Z 11 5 21 
89 90914014 5523Z 1 1 5 1 7 
78 90914015 5523Z 11 5 19 

9 90914020 5523Z 11 5 31 
90 90914021 5523Z 11 5 30 
95 90914022 5523Z 115 20 
86 90914023 5523Z 115 32 
37 90914024 5523Z 115 33 

8 90914025 5523Z 115 36 
46 90920 5523Z 650 46 

5 90924 5522Z 260 54 
11 90931 5522Z 210 100 
90 9093 2 5522Z 210 99 
13 90936 5523Z 230 81 
67 90937 5522Z 210 11 8 
1 2 90938 5522Z 210 74 
43 90938 5522Z 240 70 
33 90938 5522Z 245 55 
87 90938 5523Z 235 40 
86 90938 5523Z 245 68 
43 90939 5522Z 240 123 
76 90939 5522Z 245 11 4 
56 90939 5523Z 245 103 
67 90951 5523Z 325 1 7 
54 90953 5522Z 533 82 
16 90953 5523Z 533 82 

9 909 53 5523Z 534 89 
1 2 90954 5522Z 575 71 

8 90954 5523Z 575 46 
105 90954 5523Z 576 1 4 
103 90954 5523Z 577 1 4 

46 90955 5522Z 547 83 
90 90955 5523Z 547 83 
16 90957 5523Z 450 23 
37 90960 5522Z 530 61 
94 90960 5522Z 550 85 
39 90960 5523Z 530 50 
39 90960 5523Z 531 42 
44 90960 5523Z 550 7 
77 90961 5522Z 575 51 
76 90961 5523Z 575 54 
40 90962 5522Z 575 34 
40 9096 2 5523Z 575 36 
54 90963 5522Z 240 85 

7 90963 5522Z 245 87 
6 91040 5522Z 210 106 

1 8 91040 5523Z 230 1 
39 91054 5523Z 140 37 
18 910 56 5523Z 140 38 
--39 --



$ "' Otl * P A R T 
91062 
91063 
91080 
91081 
91101017 
91101018 
91101024 
91111001 
91112 
9111 3 
91119 
91124 
91147 
91147 
91147 
91158 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91160 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91161 
91162 
91162 
91162 
91162 
91162 
91162 
91162 
91162 
91162 
91162 
91164 
91164 
91165 
91165 
91165 
91165 
91165 
91166 
91166 
91167 

~ 
NQ 

ff~ lf6 
PART 

-e-7:.;.,y1f):~ 
SECTION MD. 

5523Z 130 
5523Z 140 
5523Z 115 
5523Z 11 5 
5523Z 532 
5523Z 532 
5523Z 532 
5523Z 531 
5523Z 650 
5523Z 650 
5523Z 11 5 
5523Z 115 
5523Z 130 
5523Z 140 
5523Z 630 
5523Z 650 
5522Z 210 
5522Z 240 
5522Z 245 
5522Z 560 
5523Z 130 
5523Z 140 
5523Z 230 
5523Z 235 
5523Z 245 
5523Z 280 
5523Z 295 
5523Z 410 
5523Z 560 
5522Z 210 
5522Z 240 
5522Z 245 
5522Z 560 
5523Z 130 
5523Z 140 
5523Z 230 
5523Z 235 
5523Z 245 
5523Z 280 
5523Z 295 
5523Z 410 
5523Z 560 
5522Z 210 
5522Z 560 
5523Z 130 
5523Z 140 
5523Z 230 
5523Z 235 
5523Z 245 
5523Z 280 
5523Z 295 
5523Z 560 
5523Z 130 
5523Z 140 
5523Z 130 
5523Z 140 
5523Z 290 
5523Z 350 
5523Z 735 
5523Z 130 
5523Z 140 
5523Z 130 

~ -'ij- ~ iJI 
NUMBER INDEX 

No. 
gB c ~ ~ -e-7:.;aYif~ DO No. P A R T Nil SECTION No. 

8 91167 5523Z 140 5 
9 91171 5523Z 140 48 

41 91172 5523Z 130 22 
42 91172 5523Z 140 28 
10 91172 5523Z 140 28 

4 91173 5523Z 130 23 
1 5 91173 5523Z 140 29 

172 91173 5523Z 140 29 
72 91180 5523Z 130 4 
71 91180 5523Z 140 1 
24 91 180 5523Z 290 36 
18 91180 5523Z 310 70 
12 91186 5523Z 130 32 
1 2 91186 5523Z 140 41 

8 91191 5523Z 1 1 0 97 
32 91192 5523Z 531 90 

110 91192 5523Z 650 2 
122 91193 5523Z 1 1 5 2 
11 3 91193 5523Z 330 1 4 

56 91193 5523Z 420 53 
1 5 91193 5523Z 531 98 
16 91193 5523Z 650 20 
78 91203 5522Z 210 111 

5 91203 5522Z 240 120 
62 91203 5522Z 245 111 
11 91203 5523Z 130 17 
75 91203 5523Z 140 18 
1 5 91203 5523Z 230 77 
31 91203 5523Z 235 7 

109 91203 5523Z 245 60 
121 91203 5523Z 280 20 
11 2 91203 5523Z 410 13 

57 91 211 5523Z 532 5 
16 91212 5523Z 532 1 3 
17 91217 5523Z 115 5 
76 91217 5523Z 330 24 

6 91217 5523Z 420 19 
61 91217 5523Z 531 82 
1 2 91252 5522Z 260 56 
74 91277 5523Z 650 66 
1 4 91278 5523Z 650 64 
32 91279 5523Z 650 68 

108 912 81 5523Z 650 69 
58 91282 5523Z 650 63 
18 91283 5523Z 650 62 
19 91284 5523Z 650 61 
75 91285 5523Z 650 59 
37 91286 5523Z 650 57 

135 91287 5523Z 650 53 
14 91288 5523Z 650 67 
73 91289 5523Z 650 65 
33 91296 5522Z 520 96 
38 91296 5522Z 530 136 
34 91296 5522Z 550 103 

5 91296 5523Z 325 16 
3 91296 5523Z 520 92 

24 91296 5523Z 530 132 
97 91296 5523Z 531 178 
43 91296 5523Z 550 102 

1 91301002 5522Z 533 108 
4 91301002 5523Z 533 108 
3 91301002 5523Z 534 108 
- 40 -
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p A R T Na SECT I ON No. 

91310 5523Z 735 
91316001 5522Z 530 
91316001 5523Z 530 
91316001 5523Z 531 
91331 5523Z 130 
91331 5523Z 140 
91331 5523Z 140 
91331020 5522Z 533 
91331020 5523Z 533 
91331020 5523Z 534 
91331021 5522Z 530 
91331021 5523Z 530 
91331021 5523Z 531 
91332 5523Z 140 
91337 5523Z 130 
91337 5523Z 140 
91340 5523Z 650 
91343001 5523Z 325 
91347 5523Z 710 
91350 5523Z 460 
91376 5523Z 130 
91376 5523Z 140 
91379 5523Z 130 
91379 5523Z 140 
91382 5523Z 340 
91382 5523Z 730 
91396 5523Z 730 
91396 5523Z 735 
91418 5523Z 660 
91420 5523Z 660 
91421 5523Z 660 
91422 5523Z 660 
91423 5523Z 660 
91425 5523Z 660 
91429 5523Z 660 
91430 5523Z 660 
91431 5523Z 660 
91434 5523Z 660 
91442 5523Z 660 
91454 5523Z 660 
91455 5523Z 660 
91456 5523Z 660 
91465 5523Z 660 
91468 5523Z 660 
91475 5522Z 611 
91478 5523Z 130 
91478 5523Z 140 
91483 5523Z 130 
91483 5523Z 140 
91488 5523Z 130 
91488 5523Z 140 
91488 5523Z 140 
91489 5523Z 270 
91494 5523Z 660 
91503001 5523Z 340 
91504003 5522Z 547 
91504003 5523Z 547 
91531 5523Z 660 
91537 5522Z 535 
91537 5523Z 535 
91609 5523Z 370 
91634 5522Z 210 

* ~ NUMBER 
~ i:J I 

INDEX 
No. ~ l?u * ~ 

p A R T Na 
26 91634 

11 8 91635 
1 1 0 91636 
162 91636 

29 91636 
21 91637 
21 91638 
51 91638 
51 91638 
44 91638 
97 91638 
98 91639 
94 91639 
43 91639 
14 91640 
1 5 91640 

91644 
81 91644 
11 91644 
39 91645 

7 9164 5 
6 91645 
9 91645 
7 91645 

51 91645 
2 91645 

23 91645 
100 91645 

22 91645 
19 91645 
1 8 91645 
1 7 91646 
16 91646 
20 91647 
27 91648 
25 91661 
24 91662 
32 91663 
1 3 91664 
29 91664 
23 91664 
26 91664 
28 91665 
38 91665 

7 91666 
14 91666 
1 5 91666 
10 91666 

8 91666 
21 91667 
27 91668 
27 91668 
21 91668 
11 91668 
47 91669 
23 91671 
23 91671 
12 91671 
53 91671 

1 91671 
46 91673 

1 91673 
--41 --
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No. SECT I ON tlo. 

5523Z 230 5 
5523Z 560 21 
5522Z 210 113 
5523Z 280 50 
5523Z 295 29 
5523Z 295 10 
5522Z 530 1 
5522Z 535 6 
5523Z 530 1 
5523Z 531 13 
5523Z 535 2 
5522Z 240 63 
5522Z 245 110 
5523Z 245 74 
5522Z 210 76 
5523Z 280 35 
5522Z 240 62 
5522Z 245 33 
5523Z 245 73 
5522Z 520 71 
5522Z 520 71 
5522Z 530 59 
5522Z 537 44 
5522Z 550 82 
5523Z 520 46 
5523Z 520 46 
5523Z 530 48 
5523Z 531 44 
5523Z 534 37 
5523Z 537 2 
5523Z 550 5 
5522Z 210 77 
5523Z 280 34 
5523Z 280 29 
5523Z 230 37 
5522Z 210 75 
5523Z 280 81 
5523Z 270 11 
5522Z 535 42 
5522Z 537 6 
5523Z 535 45 
5523Z 537 29 
5522Z 550 41 
5523Z 550 67 
5522Z 210 44 
5522Z 545 33 
5522Z 547 33 
5523Z 545 40 
5523Z 547 33 
5523Z 230 67 
5522Z 240 54 
5522Z 245 25 
5523Z 235 1 
5523Z 245 75 
5523Z 230 63 
5522Z 210 48 
5522Z 545 38 
5522Z 547 38 
5523Z 545 47 
5523Z 547 38 
5522Z 240 124 
5522Z 245 126 



MIS rm 
PART 

g~ lib ~ ~ -1!~~3:/~"5 
P A R T N~ SECTION ~ 

91673 5523Z 245 
91676 5522Z 240 
91676 5523Z 245 
91677 5523Z 295 
91678 5523Z 270 
91679 5522Z 550 
91679 5523Z 550 
91681 5522Z 240 
91681 5522Z 245 
91681 5523Z 245 
91683 5523Z 280 
91684 5523Z 280 
91685 5522Z 530 
91685 5523Z 530 
91686 5523Z 280 
91687 5522Z 240 
91687 5522Z 245 
91687 5523Z 245 
91688 5522Z 240 
91688 5522Z 245 
91688 5523Z 245 
91690 5523Z 280 
91692 5522Z 550 
91692 5523Z 550 
91693 5522Z 240 
91693 5522Z 245 
91693 5523Z 245 
91702 5523Z 250 
91704 5523Z 531 
9 1705 5523Z 325 
91705 5523Z 470 
91705001 5523Z 355 
91707001 5523Z 230 
91715 5523Z 550 
91723 5523Z 280 
91726 5523Z 350 
91727 5522Z 560 
91727 5523Z 560 
91732 5523Z 550 
91733 5523Z 280 
91 735 5523Z 280 
91736 5522Z 210 
91737 5523Z 450 
91743 5523Z 290 
91749 5523Z 290 
91754 5522Z 545 
91754 5522Z 547 
91754 5523Z 545 
91754 5523Z 547 
91870 5523Z 1 15 
91909 5523Z 375 
91910 5522Z 210 
91911 5523Z 230 
91917 5523Z 730 
91918 5523Z 710 
91920 5523Z 710 
91921 5522Z 611 
91921 5523Z 615 
91923 5523Z 531 
91927 5523Z 370 
91928 5523Z 370 
92101003 5523Z 380 

=itt ~ 
NUMBER 

~ 'JI 
INDE X 

~ 
f.l"B CJ 3 ~ DO 
P A R T Nll 

129 92108001 
98 92109003 

116 92109003 
53 92109009 
14 92109010 
43 92109010 
99 92118001 
88 92302001 
77 92302001 

132 92303001 
83 92303001 
79 92303001 
68 92303002 
84 92308001 
45 92308003 
61 92310002 
32 92310003 
77 92310003 
38 92310006 
18 92314001 

137 92702010 
44 94001 
39 94001 
66 94002 
89 94002 
78 94002 

133 94002 
3 94102 

77 94103 
3 94105 

10 94106 
58 9410 7 
80 94108 
39 94200 

6 94200 
85 94200 
59 94200 
43 94200 
64 94200 

4 94200 
16 94202 
27 94202 
19 9420 2 
64 94202 
69 94203 

2 94203 
2 94204 

14 94205 
2 94206 

1 5 94209 
44 94210 
23 9430040090 
55 9430040120 
25 9430040140 
22 9430040150 
21 9430040170 

6 9430040180 
3 9430040190 

86 9430040200 
38 9430040210 
30 9430040210 
28 9430040220 
- 42 -

-1!~~3:/il~ 
No. SECT I ON Na 

5523Z 235 30 
5523Z 534 76 
5523Z 577 54 
5523Z 245 123 
5523Z 576 24 
5523Z 577 24 
5523Z 320 72 
5522Z 611 26 
5523Z 615 11 
5522Z 550 105 
5523Z 531 179 
5523Z 550 103 
5523Z 730 85 
5523Z 720 35 
5523Z 735 81 
5523Z 720 61 
5523Z 730 17 
5523Z 735 104 
5523Z 730 28 
5523Z 375 99 
5523Z 660 21 
5522Z 533 83 
5523Z 533 83 
5522Z 575 46 
5523 Z 575 47 
5523Z 576 1 5 
5523Z 577 1 5 
5523Z 117 35 
5523Z 117 38 
5523Z 117 33 
5523Z 117 30 
5523Z 117 31 
5523Z 117 26 
5522Z 533 99 
5522Z 575 80 
5523Z 533 99 
5523Z 534 100 
5523Z 575 70 
5523Z 576 55 
5523Z 577 55 
5522Z 240 139 
5522Z 245 129 
552 3Z 11 7 1 
5523Z 245 139 
5523Z 11 7 1 8 
5523Z 11 7 1 8 
55 2 3 z 1.1 7 1 7 
5523Z 11 7 4 
5523Z 11 7 34 
5523Z 117 22 
5523Z 11 7 27 
5523Z 140 84 
5523Z 130 52 
5523Z 140 11 8 
5523Z 140 54 
5523Z 140 88 
5523Z 130 43 
5523Z 130 79 
5523Z 130 85 
5523Z 130 51 
5523Z 140 119 
5523Z 130 71 



gB tffi ~ ~ ~ ij f 
PART NUMBER INDEX 

$ 81! i1t Cl -1!7~3:.--:fi:-5 .., 
No. P A R T Nd SECTION Nd 

gj~ lib ~ c 
-1!7Y.3:--~-5 7 No. p A R T Nn SECTION Nn 

9430040220 5523Z 140 71 9430040780 5523Z 130 74 
9430040230 5523Z 140 72 9430040780 5523Z 140 82 
9430040250 5523Z 140 55 9430040800 5523Z 130 86 
9430040260 5523Z 130 41 9430040800 5523Z 140 95 
9430040260 5523Z 140 89 9430040810 5523Z 130 81 
9430040270 5523Z 130 84 9430040810 5523Z 140 94 
9430040270 5523Z 140 122 9430040850 5523Z 140 70 
9430040280 5523Z 130 47 9430041090 5523Z 140 107 
9430040290 5523Z 130 68 9431060120 5523Z 130 55 
9430040300 5523Z 140 11 5 9431060150 5523Z 130 69 
9430040310 5523Z 130 48 9431060570 5523Z 140 77 
9430040320 5523Z 140 73 9431060950 5523Z 130 70 
9430040330 5523Z 130 53 9431061200 5523Z 140 97 
9430040330 5523Z 140 53 9431061350 5523Z 140 111 
9430040340 5523Z 140 62 9431061780. 5523Z 130 49 
9430040350 5523Z 130 61 9432040130 5523Z 1.40 85 
9430040360 5523Z 130 67 9432040140 5523Z 130 39 
9430040360 5523Z 140 91 9432040150 5523Z 140 59 
9430040370 5523Z 140 69 9432040170 5523Z 130 83 
9430040380 5523Z 140 92 9432040180 5523Z 140 60 
9430040400 5523Z 130 42 9432040200 5523Z 140 58 
9430040400 5523Z 140 93 9432040240 5523Z 140 64 
9430040420 5523Z 140 68 9432040280 5523Z 140 63 
9430040430 5523Z 130 76 9432040300 5523Z 140 57 
9430040440 5523Z 130 54 9432040310 5523Z 140 112 
9430040450 . 5523Z 130 82 9432040320 5523Z 140 81 
943 0 040450 5523Z 140 66 9432040360 5523Z 130 59 
9430040460 5523Z 140 1 1 7 9432040460 5523Z 140 80 
9430040470 5523Z 130 60 9432040480 5523Z 140 74 
9430040470 5523Z 140 67 9432040520 5523Z 140 120 
9430040490 5523Z 130 58 9432040630 5523Z 140 1 1 4 
9430040490 5523Z 140 1 01 9432040720 5523Z 140 113 
9430040500 5523Z 130 78 9432060085 5523Z 140 86 
9430040510 5523Z 140 90 9432060130 5523Z 130 44 
943004052 0 5523Z 130 40 9432060130 5523Z 140 76 
9430040520 5523Z 140 105 9432060135 5523Z 140 98 
9430040530 5523Z 130 77 9432060150 5523Z 140 78 
9430040540 5523Z 130 75 9432060220 5523Z 140 11 0 
9430040540 5523Z 140 121 9432060240 5523Z 140 87 
9430040550 5523Z 130 66 9432060330 5523Z 140 109 
9430040550 5523Z 140 102 9432060400 5523Z 140 104 
9430040560 5523Z 140 75 9432060560 5523Z 140 79 
9430040570 5523Z 140 108 9432060630 5523Z 140 96 
9430040580 5523Z 130 64 9432061000 5523Z 130 56 
9430040580 5523Z 140 61 9432061230 5523Z 130 57 
94300405 9 0 5523Z 140 56 9440080 890 5523Z 11 7 63 
9430040600 5523Z 130 63 9440080920 5523Z 11 7 58 
9430040600 5523Z 140 65 9440080960 5523Z 11 7 57 
9430040620 5523Z 130 62 9440081200 5523Z 11 7 67 
9430040620 5523Z 140 106 9440081530 5523Z 1 1 7 65 
9430040630 5523Z 130 72 9440081560 5523Z 11 7 61 
9430040640 5523Z 130 65 9440081700 5523Z 1 1 7 68 
9430040660 5523Z 140 1 1 6 9440081710 5523Z 1 1 7 64 
9430040670 5523Z 130 45 9440081720 5523Z 1 1 7 62 
9430040700 5523Z 130 46 9440081760 5523Z 1 1 7 59 
9430040710 5523Z 130 80 9440081810 5523Z 117 60 
9430040710 5523Z 140 99 9440082000 5523Z 117 70 
943004.0720 5523Z 140 83 9440082020 5523Z 117 66 
9430040750 5523Z 140 103 9440083000 5523Z 117 69 
9430040760 5523Z 130 73 9440 120090 5523Z 1 1 7 55 
9430040760 5523Z 140 100 944012 1310 5523Z 1 1 7 53 
9430040770 5523Z 130 50 9440121340 5523Z 117 52 
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9440121370 5523Z 11 7 48 96575 5523Z 613 6 
9440121380 5523Z 11 7 49 96575 5523Z 615 5 
9440121460 5523Z 117 50 96578 5523Z 613 5 
9440121510 5523Z 117 51 96579 5523Z 610 13 
9440121640 5523Z 117 54 96579 5523Z 613 9 
9440122200 5523Z 117 47 96581 5523Z 610 7 
9440123300 5523Z 117 56 96581 5523Z 610 7 
95101003 5523Z 250 23 96596 5522Z 611 22 
95103013 5523Z 621 40 96596 5523Z 61 0 11 
95103019 5523Z 621 40 96596 5523Z 613 14 
95110001 5522Z 547 35 96596 5523Z 615 6 
95110001 5523Z 547 35 96596 5523Z 69 0 4 
95110011 5523Z 380 29 96597 5522Z 611 18 
9 511 1 5522Z 210 83 96597 5523Z 610 10 
9 5111 5523Z 460 48 96597 5523Z 613 12 
95111 5523Z 650 25 96597 5523Z 615 10 
951150 0 4 5522Z 533 1 6 96597 5523Z 690 6 
95115004 5523Z 533 16 96600 5522Z 611 4 
95115004 5523Z 534 23 96600 5523Z 612 7 
95115005 5523Z 623 6 96600 5523Z 613 7 
95115006 5523Z 623 5 96600 5523Z 615 4 
9 511 7 5522Z 210 116 96601 5523Z 610 6 
95117 5523Z 355 48 96601 5523Z 610 6 
95117 5523Z 360 21 96605 5523Z 610 1 7 
95117 5523Z 430 41 96606 5522Z 611 20 
95117 5523Z 460 47 96606 5523Z 610 16 
95117 5523Z 650 24 96606 5523Z 613 16 
95119 5523Z 355 49 96606 5523Z 615 8 
95123002 5523Z 623 7 96606 5523Z 690 5 
95123003 5523Z 623 8 96607 5522Z 611 20 
95184 5522Z 520 10 96607 5523Z 610 16 
95184 5522Z 530 36 96607 5523Z 613 16 
95184 5523Z 531 124 96607 5523Z 6 1 5 8 
95211 5523Z 310 74 96607 5523Z 690 5 
95326004 5523Z 320 4 96613 - 1 5523Z 430 72 
95331001 5523Z 612 10 96614 5523Z 61 0 12 
95338 5523Z 720 44 96615 5523Z 613 8 
95338 5523Z 730 9 96616 55231 613 4 
95338 5523Z 735 3 97056 5523Z 420 86 
95338 5523Z 735 3 97056 5523Z 650 49 
95338 5523Z 740 49 97125 5523Z 621 29 
95511 00 8 5523Z 110 1 1 4 97159 5523Z 621 44 
95511009 5523Z 110 114 97175 5523Z 621 24 
95513001 5523Z 310 85 97176 5523Z 621 26 
95513002 5523Z 310 85 97190 5523Z 620 29 
96522 5522Z 611 27 97190 5523Z 625 4 
96522 5523Z 610 24 97192 5523Z 620 28 
96522 5523Z 613 17 97198 5523Z 621 52 
965 4 8 5523Z 610 18 972 04 5523Z 621 27 
96549 5523Z 610 5 9721 0 5523Z 621 24 
96549 5523Z 612 9 97214 5523Z 621 26 
96559 5522Z 611 8 97216 5523Z 621 25 
96559 5522Z 611 8 97253 5523Z 621 30 
96559 5523Z 612 8 97270 5523Z 621 28 
96559 5523Z 612 8 97318 5523Z 310 58 
96559 5523Z 615 12 97321 5523Z 36 0 20 
96559 5523Z 615 12 97324 5523Z 430 42 
96560 5523Z 110 128 97621 5523Z 320 74 
96560 5523Z 613 13 97622 5523Z 440 77 
96575 5522Z 611 5 97623 5523Z 520 66 
96575 5523Z 612 6 97644 5522Z 520 10 
96575 5523Z 612 6 97644 5523Z 530 75 
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97646 
97702 
97702 
97708 
97739 
97812 
97812 
97823 
97828 
97835 
97842 
97842 
97980 
97981 
98101002 
98111003 
98141001 
98191 
98303001 
98303001 
98321003 
98321004 
98332007 
98332007 
98332007 
98332008 
98332008 
98332008 
98332014 
98332014 
98332014 
98332014 
98332014 
98338003 
98338003 
98338003 
98338003 
98341001 
98705005 
98721002 
98721007 
98911001 
98912001 
98930 
98930 
98930 
98930 
98930 
98931 
98934 
98935 
98935001 
98935002 
98935007 
98935008 
98935009 
98935010 
989350.12 
98935013 
98935022 
98935023 
989 35024 

"" -.;; 
Mll 

g~ {ffi 
PART 

~7~ !'1 ;/3~ 
SEC T ION Mo. 

5523Z 295 
5523Z 620 
5523Z 621 
5523Z 620 
5523Z 621 
5522Z 210 
5523Z 325 
5523Z 290 
5523Z 290 
5523Z 290 
5522Z 547 
5523Z 547 
5523Z 620 
5523Z 621 
5523Z 621 
5523Z 625 
5523Z 621 
5523Z 630 
5523Z 720 
5523Z 720 
5523Z 612 
5523Z 612 
5522Z 611 
5523Z 612 
5523Z 615 
5522Z 611 
5523Z 612 
5523Z 615 
5522Z 611 
5523Z 610 
5523Z 613 
5523Z 615 
5523Z 690 
5522Z 611 
5523Z 610 
5523Z 613 
5523Z 615 
5523Z 310 
5523Z 621 
5523Z 625 
5523Z 620 
5523Z 430 
5523Z 430 
5522Z 611 
5523Z 610 
5523Z 613 
5523Z 615 
5523Z 690 
5523Z 613 
5523Z 620 
5523Z 620 
5523Z 620 
5523Z 621 
5523Z 621 
5523Z 620 
5523Z 621 
5523Z 621 
5523Z 621 
5523Z 620 
5523Z 621 
5523Z 620 
5523Z 621 

:11: ~ ~ l:J I 
NUMBER INDEX 
N~ 

t!~ lib ~ % ~?~g;/1:1):~ 
No. p A R T Mo. SECTION No. 

101 98935027 5523Z 625 20 
40 98935028 5523Z 621 21 
50 98949005 5523Z 612 1 2 
39 98949006 5523Z 612 11 
36 99103001 5523Z 735 40 
87 99103008 5523Z 420 95 
1 1 99248 5523Z 620 19 
28 99249 5523Z 621 13 

8 99249 5523Z 621 1 3 
33 99305002 5523Z 612 1 3 
1 5 99305004 5523Z 620 49 
1 5 99308006 5523Z 621 61 
33 99711003 5523Z 623 28 
14 99711004 5523Z 623 28 
51 99712 5523Z 621 31 

5 99771 5523Z 621 11 
53 99776 5523Z 621 41 

9 99777 5523Z 620 17 
86 99779 5523Z 620 34 
86 99779 5523Z 625 22 

5 99785 5523Z 621 12 
20 99928 5523Z 621 19 
25 99928 5523Z 621 19 
1 8 99933 5523Z 621 23 
1 8 99933 5523Z 621 23 
24 99938 5523Z 610 19 
19 99948 5486Z 830 27 
1 7 99959 5523Z 11 0 27 
18 99959 5523Z 11 0 27 
10 99960 5523Z 110 25 
12 99960 5523Z 110 25 
10 99962 5523Z 621 18 

6 99963 5523Z 621 18 
23 99963 5523Z 621 18 
25 99985 5523Z 310 79 
22 99996 5523Z 110 11 5 
16 
62 
14 
19 
22 
87 
86 
21 
1 5 
1 5 

7 
1 4 
18 
32 
10 
38 
21 

7 
4 
6 

16 
35 
10 
16 

4 
35 
- - 45 --
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